
November 2025



November 2025 Diesel Engine Parts List

0-351-51 LOP START SWITCH 176.35
000D60700 COMMUTABLE FUEL FILTER PLATE 351.48
00530 FILTER ELEMENT, FLUID 23.34
00A05600 Bracker RH 108.50
00A07600 Tube Support 170.32
00A08900C Sump Suction Oil Pump 495.08
00A11200 HP Fuel Injection Pipe 982.61
00A11300 HP FUEL INJECTION PIPE 982.61
00A11400 HP FUEL INJECTION PIPE 920.08
00A11500 HP FUEL INJECTION PIPE 920.08
00A11600 HP FUEL INJECTION PIPE 982.61
00A11700 HP FUEL INJECTION PIPE 920.08
00A11800 HP FUEL INJECTION PIPE 920.08
00A11900 HP FUEL INJECTION PIPE 1,054.06
00A12000 HP FUEL INJECTION PIPE 986.99
00A12100 HP FUEL INJECTION PIPE 920.08
00A12200 HP INJECTION PIPE 920.08
00A12300 HP FUEL INJECTION PIPE 982.61
00A12400 Rail Support DX 0.00
00A12600 Supporto Rail LH 0.00
00A12700 Supporto Rail LH 0.00
00A18200  CLIP FOR OIL SUCTION PIPE 268.14
00A20500 FUEL INJECTOR GASKET 4.73
00A23000 SWITCH 8,916.00
00A23200 BANJO BOLT M10 x1.5 109.88
00A23800 FLEXIBLE PIPE FC 234-10 7/8-14 615.77
00A23900 FLEXIBLE PIPE 567.43
00A32100M91 AIR VALVE (USE PN 1R351315LA, 0.00
00A34300 AIR REGULATOR PRESSURE VALVE 2,731.00
00A35700 CROSSBAR 5,063.68
00A36400 BUSHING 0.00
00A40400 SHIM 69.55
00A62000 SCREW 167.26
00A62200C ROCKER ARM ASSEMBLY 620.00
00A62300C COMPLETE ROCKER ARM 1,545.53
00A67401 COVER 500.99
00A67600 GASKET 36.25
00A67900SP Tone Wheel 683.10
00A68000 CONNECTING ROD BUSHING 498.36
00A68200 SEAL 51.64
00A68300 RESILIENT WASHER 30.92
00A68400 RESILIENT STROKE END-LCS 894.55
00A68501 HIGH PRESSURE INJECTOR CLAMPIN 413.96
00A68600 WASHER 147.30
00A68700 STUD BOLT SPECIAL 13.47
00A70301 TONE WHEEL-SPEED ROTATION 1,041.50
00A70400SP Busching 280.29
00A70800SP Sensor Plate 0.00
00A71400C USE PN 00A71400CA 0.00
00A71400CA CONNECTING RODS COMPLETE 5,177.00
00A74800SP Oil Filler Pipe 0.00
00A74900CSP Oil Filler Pipe Assembly 0.00
00A75100C Sea Water Pump Inlet Pipe 2,716.00
00A75200C Sea Water Delivery from Water 0.00
00A77000CL PRELUBRICATION MOTOR DRIVEN PU 6,677.37
00A91200 Flange 62.00
00A92900SP Oil Heater Plate 0.00
00A93000 BLOCK 64.13
00A94900 BUSH A DOUBLE DIAMETER 0.00
00A95000 RING, WATER PUMP SEAL 119.54
00A95601C CYLINDER HEAD ASSEMBLY 13,653.00
00A95601CKIT CYLINDER HEAD MANDATORY REPLAC 0.00
00A95701 CYLINDER HEAD COVER ASSEMBLY 1,019.87
00A96602 INTAKE MANIFOLDS 5,039.34
00A96702 INTAKE MANIFOLDS 4,350.00
00A96802 INTAKE MANIFOLDS 4,199.45

 
1



November 2025 Diesel Engine Parts List

00A98501 GEAR 2,440.11
00A98501R GEAR, REFURB 500.00
00A98702 INTAKE MANIFOLDS 2,100.00
00A98901 HP COMMON RAIL PUMP GEAR 2,165.98
00A99200 SEAL RING 243.44
00A99300SP INJECTOR SPIN 17.82
00B00401 NOZZLE HOLDER TUBE 355.77
00B00700 PISTON 2,094.38
00B01300 BENDED BRACKET 66.24
00B02400 INJECTOR TUBE 77.07
00B02500 COLLECTION TUBE 198.89
00B02701 DRAIN INJECTOR REFLOW 836.85
00B02901 COMPLETE RECOVERY UNION FUEL L 321.87
00B03000 MANIFOLD GASKET 41.87
00B03100 ADAPTER 59.23
00B03200 ADAPTOR 9/16-18JIC-1/4 GAS 5.06
00B03800 DEPERMED LEVER 257.35
00B10300 SPEED SENSOR 173.45
00B10400 THERMRESISTANCE 179.92
00B10600 TEMPERATURE SENSOR 259.74
00B10701 PRESSURE/TEMP. SENSOR DS-K-TF 305.73
00B10800 TEMPERATURE SENSOR 254.97
00B10900 FOR JHSV APP USE PN 00B10902C 0.00
00B10902C TEMPERATURE SENSOR 1,356.35
00B11100 Engine Oil Pressure Sensor Fla 0.00
00B11300 Temperature Sensor Flange 0.00
00B19400 CRANKCASE OIL SUMP AND REAR BE 29.31
00B19500C GASKET 148.78
00B19801 BUFFER FLEXLOC Q-5 0.00
00B24201 SPACER 870.63
00B24300 PIPE 817.92
00B28300 SEAWATER PUMP 10,856.00
00B28300KIT SEA WATER PUMP OVERHAUL KIT 4,993.00
00B28300KT S/W PUMP SPARE KIT 0.00
00B28300R SEAWATER PUMP REFURBISHED 5,700.00
00B30801 SEA WATER PUMP GEAR 1,935.11
00B31500 RH COVER DAMPER 2,949.21
00B38400 Plate 0.00
00B38500 GASKET 26.61
00B39200 Drive Gear 1,227.14
00B39300 Timming Drive Gear 3,020.69
00B39600 GEAR, PUMP 2,909.00
00B39700 GEAR, OIL PUMP 2,385.77
00B40900C Rear Cover 0.00
00B41700C OVERPRESSURE VAVLE ASSY 389.95
00B61400 DAMPER PROTECTION SUPPORT 239.09
00B61600 ELASTIC MOUNTING AA.1000/N 1,721.50
00B64900 PREHEATING UNIT 25,738.00
00B64902 PREHEATING UNIT 18,180.00
00B69100C Crankshaft 0.00
00B69200C A V1312 CRANKSHAFT COMPLETE ABS 41,666.04
00B69501 Flange 177.42
00B70600L Rubber coupling 0.00
00B72800 VACUUM REGULATOR 260.83
00B72900SP REGULATOR BRACKET 109.19
00B73000 FLEX PIPE 187.18
00B73400 VALVE, CHECK 1/4 MPT 186.66
00B81500 SEPAR FILTER 18/U/M/W01/P30/C0 8,103.00
00B86300 GATE VALVE TYPE NORMAL G1-1/2 324.72
00B88400C Fuel Oil Leakege Manifold Pipe 0.00
00B88500C Rail Support 0.00
00B88600C RH FUEL OIL REFLUX FROM RAIL 364.76
00B88700C LH FUEL OIL REFLUX FROM RAIL 364.76
00B89400 INJECTOR PLUG 205.64
00B89600 Sensor, Rail Pressure 1800 BAR 244.22
00B91600 FILTER SUPPORT 279.39
00B91800C FILTER, WATER/FUEL DUPLEX SEPA 0.00

 
2



November 2025 Diesel Engine Parts List

00B92100 JUNCTION 75.99
00B95400C CAMSHAFT V1312C2ME 3,523.00
00B95700C Oil Pump ASM 0.00
00B95800C LUBRICATING OIL PUMP 5,208.00
00B95900C Crankshaft Assembly 0.00
00B95900CA ABS - ENGINE CRANKSHAFT 0.00
00B97600C FRESH WATER PUMP V1312C2ME 5,677.05
00B97600CKIT JACKET WATER PUMP OVERHAUL KIT 608.61
00B97600CR FRESH WATER PUMP REFURBISHED 3,406.23
00C00400 BOLT 134.10
00C01000 VALVE, REGULATING, FL 2,186.57
00C01800 ROTOR, WATER PUMP SEAL 39.65
00C01900 STATOR, WATER PUMP SEAL 18.16
00C04800 Oil Pump Body 0.00
00C04900C Oil Pump Complete (USE PN 00B9 0.00
00C05500C OIL PUMP COMPLETE 4,559.00
00C12800C FRESH WATER PUMP 11,795.00
00C12900C FRESH WATER PUMP ASSEMBLY 11,247.00
00C13100 SPACER 484.10
00C17700 Blow-By Flexible Pipe 0.00
00C17900 Screw 3/8 - 16 UNC 1/2 16.36
00C29000 HEAT PROTECTION (SUPERCEDES P/ 1,227.66
00C29100 COVER, TURBO CHARGER 1,298.40
00C29600 BOSCH INJECTOR 1700 HCPR 8,367.00
00C44500SP RH Exhaust Manifold 0.00
00C44700CSP COMPLETE AIR COOLER 59,509.72
00C44700CSP R REFURBISHED COMPLETE AIR COOLE 0.00
00C44701C INTERCOOLER AIR-WATER 0.00
00C46200 SWIV. CONN. FOR F. 7/8-1/2 JIC 0.00
00C52300A FLEX HOSES, PREHEATER/PRELUBE 1,729.00
00C53200 TURBOCHARGER 46,716.00
00C53200A METAL FLEXIBLE HOSE FOR OIL 613.00
00C53900 MAIN BEARING - LCS 1,500.67
00C54200R FLEXIBLE HOSE 1,543.88
00C58600 Connector M14 x 1.5 -7/8 - 14 73.95
00C58800 Fuel Oil Leakage Manifold 0.00
00C60800C PIPE 0.00
00C61700C PIPE 0.00
00C65500 CONNECTOR 87.64
00C69800C OBSOLETE-NO LONGER INSTALLED O 0.00
00C70900 GASKET, RUBBER RAIL ARMOR 1.27
00C72801 ONE WAY VALVE 9/16-18 JIC FITT 237.81
00C72900C Rail Low Armor 0.00
00C73000C High Rail Armor Assembly 0.00
00C75200M91 CRANKSHAFT ASSEMBLY 32,969.54
00C75800 V1312T1 FLEX HOSE FOR FUEL MOD 708.18
00C78600C LH Rail Armor Assembly 0.00
00C78700C High Rail Armor Assembly 0.00
00C78800C Rail Low Armor 0.00
00C78900 Pront Hing Plate 0.00
00C79000 Low Pront Plate 0.00
00C79100 Back Armor Plate 0.00
00C80600C RH EXHAUST MANIFOLD ASSY 3,713.77
00C81100 GAS GASKET 106.37
00C81301 USE PN 00C81302 0.00
00C81302 LEFT EXHAUST MANIFOLD BRACKET 1,292.82
00C81401 RH Exhaust Manifold Bracket 0.00
00C82400 GAS GASKET 4.68
00C82500 FLANGE 61.57
00C88500 Fuel Oil Leakege Manifold 0.00
00C88600 90" Bulkhead Union 9/16 - 18 J 0.00
00C88700C LH Rail Armor Assembly 0.00
00C89800 UNION PIECE 1 5/6 X 3/4 NPTF 47.35
00C90200 BLOCK FOR PIPE 79.38
00C90300 BLOCK FOR PIPE 16 83.61
00C93100 INTERCOOLER CORE 38,803.49
00C93200 Inlet/Outlet Water Intercooler 9,494.40

 
3



November 2025 Diesel Engine Parts List

00C93300 Intercooler Cover Back-Flow Wa 6,646.09
00C93400 GASKET 1,503.22
00C93500 SUPERCEDED BY 00C93501 0.00
00C93501 AIR GASKET 9.70
00C94600 HEAT PROTECTION 1,209.19
00C94700 FLEX PIPE 978.57
00C96400C Box Assembly 0.00
00C96500C OIL FILTER ASSEMBLY 11,376.00
00C98700 Intercooler Bracket 0.00
00C98702 BRACKET, INTERCOOLER 281.07
00C98800 Intercooler Bracket 0.00
00C99700C FLYWHEEL ASSY 2,510.97
00D00400 1300 HPCR Engine Head- 4 Valve 0.00
00D00500C C.R. Cylinder Head Assembly w/ 4,460.00
00D00600C A HPCR ENGINE-HEAD W/ VLV ASSY 8,010.14
00D00600CAR REFURBISHED CYLINDER HEADS 4,806.08
00D00600CKIT JHSV CYL HD INSTALLATION PARTS 327.97
00D00700C Cylinder Head V1312C2ME 0.00
00D01700 BLOCK FOR PIPE 16 89.77
00D12501C Oil Delivery Pipe Sea Water Pu 86.49
00D12900C DRAIN TUBE-LCS 151.28
00D13000C DRAIN TUBE-LCS 151.28
00D13100C DRAIN TUBE-LCS 151.28
00D14201 Sea Water Pipe Bracket 76.91
00D17800 KIT-PUMP 2,598.55
00D17900C OIL LEVEL POLE BOX 119.99
00D18000 OIL LEVEL POLE 77.99
00D18100C OIL OUT PIPE 269.97
00D19200 Head Water Manifold Flange 0.00
00D19300 Head Water Manifold Flange 321.61
00D19500C Connecting Rod Bearing Complet 319.01
00D19700C AIR FILTER- RIGHT AIR SEP 2,070.93
00D19800C AIR FILTER- LEFT AIR SEP 2,070.93
00D19900 BLOW BY PIPING 3,167.58
00D20200 AIR FILTER BRACKET 67.20
00D20300 AIR FILTER BRACKET 131.99
00D20800M91 HOSE KIT TURBO OIL 0.00
00D22700 Straight Hose - FIL. 1/4 MPT 0.00
00D22800 Plug M16 x 1.5 - Hole FIL. 1/4 0.00
00D23800C LEFT EXHAUST GAS ASSY 3,731.51
00D23900 LH Exhaust Manifold 0.00
00D24700 AIR CONVEYOR 3,863.49
00D24800 EXPANSION JOINT 3,872.93
00D29100 WASHER 29.17
00D29800 Rail support SX 0.00
00D29900 Rail Support DX 0.00
00D30100 GASKET INJECTION PIPE 3.40
00D30200 GASKET INJECTION PIPE 4.24
00D30800C INJECTOR 5,300.17
00D30800CR INJECTORS REFURBISHED 1,584.54
00D33100 CHECK VALVE 93.74
00D33600 00 3,586.48
00D33700 FUEL PUMP MOUNTING FLANGE 2,088.42
00D33800 00e06100m91 2,643.64
00D34400 GASKET 2.78
00D34800 Turbocharger Spacer 1,946.91
00D34900 HPCR PUMP V1312C2ME 10,890.53
00D35100 ALARM LEAKAGE 1,481.08
00D36200 FLANGED HEXAGONAL SCREW M10X30 65.95
00D36300 Water Manifold 0.00
00D36400C Water Manifold Complete 4,100.00
00D37100 LEFT EXHAUST ELBOW 2,649.25
00D37200 RIGHT EXHAUST ELBOW 2,649.25
00D37300 FLANGE 813.81
00D38800 ALARM LEAKAGE 1,987.40
00D38900 ALARM DISCHARGE TANK 1,330.25
00D40100 Flange 0.00

 
4



November 2025 Diesel Engine Parts List

00D40500 THERMAL INSULATION FOR BELLOWS 876.41
00D40600 HEAT PROTECTION ELBOW 779.90
00D43700 Oil Delivery Block 0.00
00D43900C FUEL OIL HEAT EXCHANGER ASSY 7,524.00
00D44200 RADIATOR 84,400.82
00D44500C PLATE PACK ARRANGEMENT 14,179.00
00D44500CR PLATE PACK ARRANGEMENT,  REFUR 5,880.00
00D45600 Starting Air Flange 1,091.86
00D45900 STARTER, PNEUMATIC 22,261.00
00D45900R STARTER, PNEUMATIC REFURBISHED 0.00
00D46800A ELASTIC COUPLING 33,238.00
00D46900 TORSIONAL COUPLING 6,748.67
00D46900 PC 5 COUPLING HUB W/O THREAD 6,749.00
00D46900 PC 6 COUPLING HUB W/THREAD 6,749.00
00D49200C HEAD COVER SPACE COMPLETE 1,355.82
00D49300 VALVE COVER ORING 43.81
00D49900C Fuel Water Seperator Assy 0.00
00D50000 ELASTIC COUPLING HOUSING V1312 0.00
00D50200 Head Cover Space-1300 HPCR (NO 0.00
00D50300 HEAD COVER 1,355.95
00D50900 Turning Bar Flange 1,302.80
00D51100 INSPECTION PLATE HOUSING ELAST 0.00
00D51200 STUD M12 X 270 38.40
00D51800C TURBOCHARGER JHSV 14,483.00
00D51800CR TURBOCHARGER V1312C2ME REFURBI 5,200.00
00D52700 SLEEVE 0.00
00D53000C Left Inlet Oil Pipe Turbocharg 387.30
00D53100C RIGHT INLET OIL PIPE TURBOCHAR 368.85
00D53500C Left Outlet Oil Pipe Turbochar 462.66
00D54800C RH OIL FUEL DELIVERY PIPE HP P 2,335.74
00D54900C LH Oil Fuel Delivery Pipe 0.00
00D55700 FUEL/WATER SEPARATOR 6,025.61
00D56100 FILTER ELEMENT, FUEL 1,246.00
00D56200 Cover Filter Element 16" 0.00
00D57200C WATER PREHEATER UNIT 16,285.29
00D58100 INTERCOOLER SPACER 631.23
00D58200 INTERCOOLER SPACER BELLOW 322.08
00D58301 Shaft for Idle Gear 292.34
00D58400 GASKET 16.91
00D58600 TRANSMITTER, PRESSURE2 1,472.97
00D58601 PRESS TRANSDUCER 1,603.00
00D58800 Coverter CAN/Switch LB9R MahTe 5,939.22
00D59000 GASKET, GAS EXHAUST TURBOCHARG 62.90
00D59100 Exhaust Gas Elbow Flange 434.89
00D59500 O-RING 4.81
00D59600 HEXAGON SOCKET HEAD CAP SCREW 66.72
00D59900C ASSEMBLY FILTER 2,457.02
00D60200C ELASTIC COUPLING HOUSING ASSEM 0.00
00D60400 SELECTOR VALVE 473.25
00D60500C Filter Head ASM 0.00
00D60501C FUEL FILTER COMMUTABLE HEAD 5,126.97
00D60600 Selector Valve 0.00
00D60900 FILTER CARTRIDGE BUSH 129.84
00D61000 O-RING, FILTER ELEMENT FUEL 4.66
00D61100C COMMUTABLE FUEL FILTER 9,043.00
00D61101C COMMUTABLE FUEL FILTER 8,369.00
00D61300 WASHER 26.40
00D61400 ONE WAY VALVE 90.71
00D61700 BRACKET sp4 64.00
00D61800 BRACKET sp4 62.00
00D61900 PLUG M18X1.5 HOLE M12 62.00
00D62100 AIR FLAP VALVE HOUSING 739.11
00D62200 AIR MANIFOLD BRACKET 175.18
00D62300 FLAP AIR VALVE BRACKET 195.58
00D62400 AIR FLAP HOUSING 1,304.45
00D62600 OIL VENT 36.00
00D62900 OIL LOW LEVEL BRACKET 0.00

 
5



November 2025 Diesel Engine Parts List

00D63200 V-Clamp  85 179.13
00D63300C Diesel Block Complete 0.00
00D63400 DIESEL BLOCK 8,172.00
00D63600 Adapter Straight 0.00
00D63700 Plug 0.00
00D63800C PLUG 134.19
00D63900 WIRING HARNESS (REPLACED BY 00 12,223.00
00D64000 JUNCTION BOX FOR DES1300 WIRIN 12,193.00
00D64100 WIRING HARNESS COMPLETE, DES13 11,543.00
00D64200 LCP & JB 12M PATCH CORDS HPCR 16,283.00
00D64500A (GE HPCR) ABS CONTROL PANEL 44,863.62
00D64800 Diesel Pump Block Pipe 188.79
00D64900 DIESEL PUMP BLOCK PIPE 332.06
00D65000 Block Diesel Pump Pipe 188.79
00D65100 Block Diesel Pump Pipe 188.79
00D65200 PMP BLOCK PIPE 350.56
00D65201C HIGH PRESSURE PUMP BLOCK PIPE 1,538.00
00D65300 FUEL PIPE LOW PRESSURE PUMP 0.00
00D65301C BLOCK BACK-FLOW PUMP PIPE 1,290.00
00D65400 HOLE SCREW 76.79
00D65600C Water Pipe Outlet RH 0.00
00D65700C Water Pipe Outlet LH 0.00
00D65800C WATER PIPE OUTLET 319.54
00D66600C MAHTECHS DES1300 WITH DG PROGR 13,006.98
00D66600CR MAHTECHS DES1300 WITH DG PROGR 3,850.00
00D66600CRR MAHTECHS DES1300 REFURBISHED 0.00
00D66800 Dashboard LB18_r.2, MahTechs 6,585.81
00D66900C MINISVD R 2 MAHTECHS WITH JOYS 18,740.00
00D66900CMOD DISPLAY UNIT 0.00
00D66900CR MINISVD, REFURBISHED 500.00
00D67400 Flange 0.00
00D67700 Floc's Support 496.22
00D68100C Fuel Oil Reflux from Rail 0.00
00D68200C FUEL OIL REFLUX FROM RAIL 0.00
00D68300 LH Oil Fuel Delivey Pipe H.P. 189.99
00D68400 RH Fuel Delivery Pipe H.P. Pum 189.89
00D68900 SUPPORT FOR DES1300 UNIT 0.00
00D69000 ADAPTER PLATE 0.00
00D69400 Rail Support 0.00
00D70000 PRESS TRANSDUCER 1,230.46
00D70200 GASKET 4.70
00D70300 Inlet Air Manifold 0.00
00D70400C Inlet Manifold Assembly 3,086.50
00D70400CR INLET MANIFOLD ASSY LB 1,850.00
00D70500 Diesel Block 0.00
00D70600 Bridge Clamp w/Lifting Eye 205.08
00D70700 GASKET, RUBBER RAIL ARMOR 10.80
00D70900M91 KIT TB NAFTA 1312 AUSTAL 1,505.00
00D71500M91 EPF FUEL LINE KIT 7,930.00
00D71700 Spring 21.75
00D72100 HPCR Rail 1,717.16
00D72900 PLATE PACKER SPACER 161.58
00D73000C Left Air Bleed Pipe 0.00
00D73100C Right Air Bleed Pipe 60.86
00D74401C COVER TIMING GEARS ASSY 7,651.93
00D74501 Cover Timing Gears 0.00
00D75800C SEA WATER PUMP PIPE DELIVERY 3,251.83
00D75900C Sea Water Pump Outlet Pipe Par 0.00
00D76400 FIRE FIGHTING COLLAR 624-60 358.30
00D78000 CARTRIDGE OIL FILTER 263.69
00D80500C Fuel Oil Leakege 0.00
00D80700 SCREW 31.30
00D81200C Outlet Water Pipe 0.00
00D82400 THERMAL INSULATION FOR TURBOCH 851.89
00D82500 TURBOCHARGER OIL INLET FLANGE 136.21
00D82600 Flange 0.00
00D83100 HALF RING FOR WATER PIPE 8.50

 
6



November 2025 Diesel Engine Parts List

00D85600 ADAPTER 70.11
00D85700 GEAR BOX HP PUMP 3,862.10
00D87400 GEAR SECONDARY SHAFT 1,874.76
00D87401 GEAR PRINCIPAL SHAFT 2,089.73
00D87600 MIDDLE GEAR 2,574.67
00D88101C GEAR BOX HP PUMP 27,437.00
00D90100 USE 00G72900C 0.00
00D90400 FLEXIBLE MOUNTS 359.27
00D91500 FLEX PIPE FC234-06 L800 0.00
00D91500A Pipe Flex FC 234 L=800 "ABS" A 743.91
00D91600A Pipe Flex FC 234 L=510 "ABS" A 752.26
00D91700 FUEL/OIL FLEX HOSE 706.31
00D91700A FUEL/OIL FLEX HOSE ABS CERT 723.52
00D91800A FLEX PIPE WITH APPROVAL "ABS" 1,184.43
00D91900 (USE PN 00D91900A) 2,180.23
00D91900A Oil Flexible Pipe FC234 L =80 2,457.28
00D92800A FLEXIBLE PIPE 234 L=500 approv 730.34
00D92900C Blow-By Sensor Pipe 0.00
00D93500C VIBRATION DAMPER ASSY (MOUNTS) 978.73
00D93600 STUD M20 X 150  10.9 0.00
00D93700 SPACER WASHER 71.99
00D93800 BUSHING 55.20
00E01200 GASKET INJECTION PIPE 5.47
00E01600 REMOTE OIL FILTER BLOCK 3,439.00
00E01700C DUPLEX OIL FILTER ASSY 21,821.00
00E02000 FLANGE 636.00
00E02700 PIPE 1,110.32
00E06100M91 LUBE OIL FILTER ASSY 0.00
00E07100 GEAR HP PUMP AXLE 1,224.85
00E08600 BEARINGS 234.45
00E08900 V1312C2ME ENGINE PLATE 0.00
00E12600 Bracket 0.00
00E12700 Fuel Tank Alarm Support 0.00
00E13000C Fuel Pipe for Alarm Tank 0.00
00E13200 TWO WAYS VALVE 41.06
00E13400 Fuel Pipe Support 0.00
00E13800 GEAR INJECTION PUMP 3,904.14
00E13900 CAMSHAFT GEAR RH 4,304.00
00E14000 CAMSHAFT GEAR LH 3,774.07
00E14400C DOUBLE COUNTER GEAR COMPLETE 7,738.00
00E14600CA CRANKSHAFT, BALANCED 109,592.00
00E14700 CRANKSHAFT GEAR 4,592.00
00E14800 FUEL DISTRIBUTOR 717.30
00E15401 SEPARATOR FILTER SUPPORT 2,930.05
00E15502C FUEL FEEDING FILTERING UNIT 17,823.73
00E15800 FUEL PLATE 118.47
00E16001 SHAFT 792.93
00E16100 CONICAL BEARING 142.62
00E16800 FUEL MANUAL PUMP 1,023.84
00E17200 TURBOCHARGER AIR INTAKE PIPE 535.23
00E17300C SEAL, WATER PUMP 296.06
00E23600 REPLACED WITH PN: 00E23600A US 3,531.00
00E23600A DN65 METAL HOSE FOR SEA WATER 5,743.00
00E28100 AIR FILTER, CARTRIDGE 203.97
00E28200 COALESCER FILTER, CARTRIDGE (S 664.37
00E28300 O-RING AIR FILTER 2.35
00E28400 O-RING AIR FILTER 44.60
00E31500C Bracket 0.00
00E31700C Bracket 0.00
00E31900 RELEIF VALVE 682.50
00E32000C RELIEF VALVE FUEL PIPE 126.70
00E32800 Straight Hose - FIL. 3/8 MPT 0.00
00E32900 Body 0.00
00E36300 TB RITORNO INTERCOOLER I TR 0.00
00E37300 SUPERCEDED BY 00D62200 0.00
00E37301 AIR MANIFOLD BRACKET 0.00
00E40400 Resilient 27.50

 
7



November 2025 Diesel Engine Parts List

00E43500 RIM, RING GEAR W/ SET SCREWS 6,391.00
00E49400 HEAD SPACER GASKET 31.06
00E50401 RESILIENT 0.00
00E56301 Protection Control for Unit 0.00
00E56400 Control Unit Support 1,095.22
00E57600M91 1712 ENGINE OIL PUMP 31,843.00
00E58400 FLEX PIPE 163.18
00E59500 Left Pipe Bracket 0.00
00E59600 Left Pipe Bracket 0.00
00E59602 LH FUEL PIPE BRACKET 0.00
00E61900 PERFORATED UNION 194.82
00E64800M91 OIL PUMP AND FILTERS 0.00
00E72100 90 DEGREE ELBOWS BALL VALVE 166.67
00E77800C AIR SHUTDOWN VALVE 5,877.49
00E80200 COMMUTABLE OIL FILTER HOUSING 15,546.00
00E80400 OIL FILTER COMMUTABLE DISPENCE 646.87
00E80500C OIL FILTER SUPPORT ASSY 0.00
00E81100 OIL HEAT EXCHANGER WATER DISTR 1,365.04
00E81200 FLANGE 375.60
00E81201 FLANGE 379.08
00E81700C LP PUMP SUCTION PIPE 269.85
00E81800C PIPE, INTAKE PUMP 195.63
00E82000C HP PUMP REFLOW FUEL PIPE 248.71
00E82100C HP PUMP DELIVERY PIPE 359.79
00E82200 HP FUEL DISTRIBUTOR 1,899.57
00E82300 MINI RAIL SUPORT 293.44
00E82400 ONE WAY VALVE 530.60
00E82500 ALARM DISCHARGE TANK SUPPORT 232.62
00E82600 THREE INJECTION PIPES BRACKET 352.89
00E82700 FUEL PIPES INFORMATION BRACKET 256.38
00E83200 LH AIR DELIVERY PIPE 2,901.00
00E83600 OIL FILTERS HOUSING UPPER FLAN 156.50
00E83700 PORT FLANGE 0.00
00E86400 PREHEATING UNIT 12KW 30,000.00
00E86500 HEAT EXCHANGER OIL DISTRIBUTOR 8,645.00
00E87000 ROD 438.20
00E87900 OIL PIPE 0.00
00E88100 SUPPORT INTERCOOLER 5,249.09
00E88300C RH INTERCOOLER INLT WATER PIPE 2,912.00
00E88500C PIPE,WATER CONNECTION 2,747.00
00E88700C COOLER INLET SEA WATER PIPE 2,504.02
00E89100C COOLER OUTLET SEA WATER PIPE 3,032.00
00E89500 ENGINE FRONT LEFT SUPPORT 2,396.00
00E89600 ENGINE FRONT RIGHT SUPPORT 2,409.00
00E89700 ENGINE REAR SUPPORT 1,386.00
00E90000 REF PINS 24.17
00E90400C BELT TENSIONER 1,924.96
00E90700C LH FUEL REFLUX DELIVERY PIPE 189.12
00E91000C LH FUEL REFLUX DELIVERY PIPE 471.38
00E91100C RH FUEL REFLUX DELIVERY PIPE 109.02
00E91200C RH FUEL REFLUX DELIVERY PIPE 371.91
00E91300C FUEL HEAT EXCHANGER OUTLET PIP 391.25
00E91400C FUEL HEAT EXCHANGER OUTLET PIP 391.25
00E91500C OVERPRESSURE VALVE FUEL LEAKAG 368.21
00E91600C INJECTION PUMP FUEL LEAKAGE PI 239.10
00E91700C INJECTION PUMP FUEL LEAKAGE PI 239.10
00E91800C RH FUEL LEAKAGE PIPE 239.10
00E91900C RH FUEL LEAKAGE PIPE 305.09
00E92000C LH FUEL LEAKAGE PIPE 298.98
00E92100C FUEL LEAKAGE PIPE 200.23
00E92200 FUEL REFLUX PIPES SUPPORT 345.60
00E92400 FUEL REFLUX PIPES SUPPORT 114.77
00E92600C OUTLET FUEL PIPE 430.96
00E92700C SWITCH OIL DELIVERY PIPE 252.49
00E92900 ONE WAY VALVE 483.95
00E93000 PIPE SUPPORT PLATE 29.35
00E93100 FUEL HEAT EXCHANGER SUPPORT 281.47

 
8



November 2025 Diesel Engine Parts List

00E93200 FUEL HEAT EXCHANGER SUPPORT BR 188.46
00E93400 COOLER, FLUID, INDUST 0.00
00E93500 RING, EXHAUST 0.00
00E93600 EXHAUST TEE-ASSEMBLY 5,515.79
00E94000C COMPLETE VALVE BRACKET 452.11
00E94200C COMPLETE VALVE BRACKET 660.78
00E94300C VALVE, OIL PUMP 1,410.00
00E95200C COMPLETE INTERCOOLER ASSY 10,078.66
00E95400C LEFT COOLING OIL OUTLET HOSE 0.00
00E95700 SENSOR FLANGE 195.69
00E95800 OIL FILTER HOUSING LOWER FLANG 158.58
00E95900 OIL FILTER GAUGE OPENING 27.12
00E96000 DOUBLE CONNECTION SOCKET 0.00
00E96101 SUPPORT INTERCOOLER 2,116.65
00E96400 WATER PIPE 1,319.83
00E96600 PIPE CONNECTION 405.08
00E966600 PIPE CONNECTION 0.00
00E96700C WATER PIPE 931.08
00E96900 UNION 45 DEGREE JIC1"5/8-12 1" 197.72
00E97000C WATER PIPE 194.76
00E97500 SPACER (SHIM PACK) 292.13
00E97800 BYPASS PIPE 792.94
00E97900 USE KIT: 00F05700M91 0.00
00E98000 USE KIT: 00F05700M91 0.00
00E98100 FUEL FILTER COMMUTABLE HOUSING 100.16
00E98200 FUEL FILTER COMMUTABLE BUSH 100.16
00E98400C HOSE OIL OUTLET EXCHANGER FILT 2,664.53
00E98500 FLANGE 0.00
00E98600C RIGHT COOLING OIL DELIVERY PIP 0.00
00E99200 BULKHEAD UNION 40.76
00F00200 BRACKET TH.5 222.70
00F00300C INTERCOOLER ASSY 9,701.32
00F01000 DGS LCS HPCR LOCAL CONTROL PAN 111,400.97
00F01100C FUEL PIPIMG 250.40
00F01200 WIRING HARNES TO JUNCTION BOX 43,655.00
00F01300C FUEL PIPING 239.10
00F02000C PIPE, FUEL OUTLET FROM FILTERS 491.98
00F02100C FUEL EMPTYING PIPE 275.53
00F02200C FUEL EMPTYING PIPE 239.10
00F02300C FUEL EMPTYING PIPE 239.10
00F02400C OUTLET FUEL PIPE 177.92
00F02500 1" 1/16-12 - M12X1.5 ADAPTER 131.72
00F02600 PIPE SUPPORT PLATE 42.39
00F02700 PIPE SUPPORT PLATE 107.60
00F02800 PIPE SUPPORT PLATE 87.64
00F02900C AIR PIPE 4,424.00
00F03000C LH OIL PIPE TURBOCHARGER 353.08
00F03100C RH OIL PIPE TURBOCHARGER 343.39
00F03401 OIL DRAIN PIPE TURBO CHARGER L 2,253.61
00F03500 FLANGE 398.34
00F05700M91 KIT STAFFE GASOLIO 1708 1,470.41
00F05900 CONNECTING STUB 302.57
00F06000 NIPPLE 586.01
00F06100 OUTLET OIL SLEEVE 733.82
00F06200C FRONT COVER ASSY 9,328.00
00F06900 UNION 315.05
00F07000 ECU BOSCH MS750- UNPROGRAMMED 75,207.43
00F12800C PIPE, FUEL REFLUX INLET TO SEP 307.83
00F13100C SEA WATER PIPE 5,658.18
00F13300 BRACKET 545.45
00F14000C SEA WATER PIPE 0.00
00F14200 CLOSED FLANGE 97.81
00F14300C OIL TUBE FEEDING CENTRIFUGAL F 0.00
00F14700A PIPE, FLEXIBLE FUEL/OIL 2,084.00
00F14800 FUEL FILTERS AND SEPAR ASSY 0.00
00F15000 COVER, DAMPER 522.00
00F17201 PLATE 83.47

 
9



November 2025 Diesel Engine Parts List

00F1800 OIL SEAL 0.00
00F18200A FLEX PIPE 2,834.00
00F19200C TUBING, VENT 103.99
00F19300C VENT PIPE 123.99
00F23200 BRACKET 282.41
00F23600 BLOW-BY DRAIN OIL PIPE 250.40
00F24100C DRAIN OIL ENGINE WATER PUMP 259.89
00F24600 PLATE 65.73
00F24700 GAS/WATER GASKET 299.35
00F24800 SUBBASE 74,428.00
00F26300 WIRING HARNESS BOSCH EDC7 55,257.00
00F26401 PLATE 79.47
00F29000 PROTECTION ELASTIC COUPLING 2,101.47
00F30500 PLATE 36.52
00F33200C OIL PUMP BOX 0.00
00F33500 PIPE SUPPORT 90.20
00F33701C PIPE SUPPORT 117.89
00F34800 VENT PIPE SUPPORT 250.40
00F36400 SENSOR FLANGE 188.80
00F36500C WATER PIPE OUTLET RH COOLED CO 266.85
00F36700 SENSOR SUPPORT 130.09
00F36800C HP PUMP INLET PIPE 269.96
00F37000C NOT VALID PART NUMBER.  SEE 00 0.00
00F37001C VALVE ASSEMBLY 15,650.00
00F38402 REV3 ECP-04-20 0.00
00F40500C PIPE 279.38
00F40600 CYLINDER LINER 1,498.06
00F41000A FLEX PIPE 1,484.27
00F41100 UNION 7/16 JIC 1/4 NPTF 11.59
00F45200 SAFETY BRACKET 50.94
00F46300 FRONT SEAL WATER PUMP MOTOR 76.62
00F46600 SAFETY VALVE 341.32
00F46800 MANUAL START BRACKET-HPCR 102.60
00F46801 STARTER BUTTON'S BRACKET 0.00
00F46900 PNEUMATIC AIR FILTER VENDOR PN 216.05
00F55800 AXIAL DISCHARGE MANIFOLD 6,291.34
00F57800 SCREW M10X95 UNI5931 8.8ZN 6.96
00F58200C LH COVER OULET PIPE 126.72
00F58700 EXHAUST GAS EXPANSION JOIN PRO 1,384.17
00F59600 BELT PROTECTION BRACKET 0.00
00F59700 FLANGE OIL DELIVERY 236.12
00F60900 FIRE SLEEVE 629.41
00F61400C 4V HPCR PUSH ROD COVER ASSY 3,780.00
00F61700C ROCKER ARM PIN COMPLETE 76.51
00F61900C CAM FOLLOWER BLOWBY 4V HPCR 3,780.00
00F64900 NUT M20 X 1.5 UNI 9316 45.13
00F65400 FILTER ELEMENT, 10 MICRON 41.16
00F66100CR CONNECTING ROD ASSY RINA 3,128.28
00F66600C Bracket 0.00
00F67900 INJECTOR ORING KIT (JHSV) 64.02
00F68400 ITA-EN ENGINE PLATE 459.00
00F69600 SPACER 0.00
00F71500 BEARING HR30207J (20-0210212) 144.72
00F71600 RING OF WEAR (SUPERCEDED) 0.00
00F71700 Dowel M10X20 UNI5927 12.9 ZN 34.61
00F71800 OIL SEAL 45-62-8 60.12
00F71900 SEAL SIDE DISC 937.07
00F72000 IMPELLER 1,994.70
00F72100 SEAL OPPOSITE SIDE DISC 889.76
00F72200 Self Locking Nut M20 A4 0.00
00F72300 O-Ring 171.04X3.53 Nitrile (20 38.98
00F72400 Key A6X6X25 A4 (20-0200704) 8.55
00F72500 MECHANICAL TIGHTNESS ON MOVING 110.06
00F72600 MECHANICAL TIGHTNESS ON FIXED 73.88
00F72700 Nut 433.82
00F74200C Bracket Pipe 121.99
00F74600 OIL PIPE 318.76

 
10



November 2025 Diesel Engine Parts List

00F74800 OIL FILTER HOUSING FLANGE 333.86
00F74900 OUL FILTER HOUSING FLANGE 114.76
00F75800C DELIVERY SEA WATER PIPE 2,655.00
00F75900C DELIVERY SEA WATER PIPE 2,540.00
00F76601 BRACKET 289.43
00F78200CL ENGINE SHAFT LLOYDS 62,591.71
00F81000 WATER DISSECTION 121.72
00F85700C WATER PUMP, COMPLETE 9,849.00
00F90000C FUEL PIPE 272.53
00F90100C FUEL PIPE 215.57
00F90200C FUEL PIPE 199.10
00F90500C PIPE, FUEL 185.85
00G11100C ENGINE STARTER COMPLETE 21,474.00
00G11200C PNEUMATIC STARTER 23,784.00
00G11300 PINION 2,260.00
00G12400 INTERCOOLER GASKET 1,772.28
00G20500 INTERFACE WIRING 5,744.00
00G21600 PLATE 208.02
00G25500 USE PN 00G25501 40.90
00G25501 BLOW BY FLEXIBLE PIPE 75.69
00G27504L METAL FLEXIBLE HOSE FOR OIL 1,421.70
00G27504R METAL FLEX HOSE FOR OIL 1,493.65
00G30800 OIL DIPSTICK W/PIPE 971.56
00G30900 OIL DIPSTICK TUBE ASSEMBLY 589.37
00G30900C OIL DIPSTICK 552.06
00G35700C CLAMP ASSY 1,176.05
00G42100C ELECTRONIC CONTROL UNIT-PROGRA 103,075.00
00G47000 THERMO STARTER FUEL "BERU" 367.96
00G47200 SOLENOID VALVE, FUEL 151.98
00G47300 WATER TEMPERATURE SENSOR "BERU 89.99
00G47400 CONTROL THERMO STARTER 819.90
00G51000 ONE WAY VALVE 3/4-16 JIC-3/8 G 335.55
00G56600 QUICK DISCONNECT 579.92
00G57000 LEVER 161.98
00G59900C FLYWHEEL HOUSING 5,196.00
00G62700 SEA WATER SEAL 108.22
00G64000CA CYLINDER HEAD ASSY 8,756.23
00G64000CAR CYLINDER HEAD REFURBISHED 0.00
00G64700C SAFETY VALVE ASSEMBLY 768.07
00G64900C SAFETY VALVE ASSY 352.12
00G65100 VALVE 0.00
00G65200C REGULATOR VALVE ASSY 2,796.35
00G65400 USE: 00G64900C 0.00
00G72900C ECU EDC7 UC31 (PROGRAMMED BOSC 14,952.41
00G72900CR ECU EDC7 UC31 (PROGRAMMED BOSC 8,971.44
00G73602 PRESSURE TRANSMITTER 0-6 BAR 820.76
00G73603 PRESSURE TRANSMITTER 0-10 BAR 820.76
00G73701 PRESSURE TRANSMITTER 820.76
00G73702 PRESSURE TRANSMITTER 0-6 BAR 820.76
00G73706 PRESSURE TRANSMITTER Danfoss M 820.76
00G73801 PRESSURE TRANSMITTER Danfoss M 879.89
00G82900 BEARWARD RADIATOR 53,868.06
00G85600 SUPPORT 131.46
00G88100 SPACER 22.96
00G90100 ELECTROVALVE EX 75523F91 1,270.00
00G91500L FLIBLE HOSE W/ CERT 1,362.30
00G98800C COOLING WATER DISTRIBUTOR 0.00
00G98900 BUSHING (Replaces 347436-C035L 660.35
00G99000C WATER COOLER DIST ASSY 14,830.04
00G99200C SEA WATER PUMP DELIVERY PIPE 5,210.08
00G99300C BACKFLOW INTERCOOLER PIPE 6,560.84
00G99500 TOOL, TURBO ALIGNMENT 0.00
00G99600 SEA WATER PIPE INTERFACE 1,410.32
00H00700C SUPPORT VALVE FOLLOWER ASSEMBL 5,731.00
00H00800C BLOW BY PUSH ROD COVER ASSY 5,822.00
00H00900 PLATE SUPPORT INTERCOOLER 1,351.12
00H07600AM CYLINDER COMPRESSION TOOL 1300 2,633.00

 
11



November 2025 Diesel Engine Parts List

00H12100 OIL HEATER 426.03
00H15500R FUEL HOSE, RECOVERY TANK 2,728.05
00H17300KT END PLATE 0.00
00H20600 FLANGE FRONT COVER RH 498.31
00H20700 FLANGE FRONT COVER LH 472.16
00H20800C INTERWARM PIPE BOTTOM RH 362.84
00H20900C INTERWARM PIPE BOTTOM LH 362.84
00H21000C INTERWARM PIPE TOP RH 478.03
00H21100C INTERWARMPIPE TOP LH 518.34
00H21200C PREHEATING PIPE TOP 622.01
00H21300C PREHEAT PIPE INTERFACE 789.03
00H21500 UNION 182.10
00H21600C WATER PIPE COVER LH 188.15
00H21700 UNION 353.00
00H22201C EEBS PIPE INJECTION PUMP 333.17
00H22301C EBBS PIPE INJECTION PUMP 365.36
00H23000 COVER, INTERCOOLER UPPER 2,713.00
00H23400C INTERCOOLER DUAL SECTIONS 19,932.00
00H23501C INTERCOOLER COMPLETE LH 27,155.00
00H23502C INTERCOOLER LH 0.00
00H23601C INTERCOLLER COMPLETE RH 27,155.00
00H25800 SLEEVE, THREADED 1/2" GL. 30MM 0.00
00H26000 HOSE FOR WATER 469.51
00H26100 SCREW M24X65 81.50
00H27300CA CONNECTING RODS 3,864.35
00H30100C REFLUX TUBE 364.76
00H30200C REFLUX TUBE 198.06
00H36500C TUBE 0.00
00H37000C 3/8" STAINLESS TUBE ASSY 311.43
00H37100 BULKHEAD UNION 372.88
00H39300 RAIL 9.60
00H39500C RAIL 204.46
00H39600C RAIL 214.06
00H40000C REFLUX TUBE 156.47
00H40100 RH FEMALE TERMINAL 1/2-20 JIC 20.56
00H40900C REFLUX TUBE 575.93
00H41800 FUEL OIL REFLOW SYS ASSY (BOM) 9,016.53
00H44600KT ENGINE STARTER REPAIR KIT 4,799.36
00H45700KT OVERHAUL KIT, TURBO 882.07
00H47000KT REVISION KIT 9,302.12
00H47100KT GASKET KIT, TURBO 512.98
00H49500KT INJECTOR PARTS KIT--HPCR 91.62
00H49600KT KIT PUMP PROTECTION 76.08
00H50300KT METERING UNIT 400.95
00H50400KT CONTROL UNIT 6,070.00
00H53802 J/W PRESSURE SENSOR 0-6BAR 1,159.85
00H53803 PRESS TRANS 0-10 1,159.85
00H53806 PRESS TRANS 0-40 BAR MBS-3100- 1,133.07
00H53902 PRESS. TRANS. 0-6 BAR 1,239.84
00H54702 GASKET, EXHAUST MANIFOLD 164.09
00H61400 FLEXIBLE PIPE 0.00
00H61500 UNION "L" 9/16-48 JIC 0.00
00H61700 RH OIL DIPSTICK TUBE 0.00
00H62301 SEA WATER THERMOSTATIC VALVE 2 12,050.00
00H62900M91 KIT OIL PIPELINE 0.00
00H64500 OIL FLEXIBLE PIPE 1,727.24
00H72500 SW PIPE PRESSURE TRANSMITTER 181.40
00H72700 FLEX PIPE D30 - L700 45.80
00H72701 FLEXIBLE PIPE 30-L700 223.23
00H72800 FLEX PIPE D30 - L450 29.60
00H72801 FLEXIBLE PIPE 30-L450 155.28
00H74000KT REVISION KIT, TURBO 0.00
00H74700C DELIVERY INJECTION PIPE 1,889.75
00H74800C RH DELIVERY INJECTION PIPE 2,054.08
00H74900C FUEL HP PIPING 2,293.19
00H74900CR REFURBISHED FUEL HP PIPING 1,232.45
00H75500C LH DELIVERY INJECTION PIPE 1,971.91

 
12



November 2025 Diesel Engine Parts List

00H77800 GASKET COPPER 3.51
00H78400 CONDENSATION DRAIN PIPE 0.00
00H78500AM INJECTOR EXTRACTOR 4,868.92
00H79900 BRACKET PIPE CLAMP 0.00
00H80000 BRAKCET PIPE CLAMP 0.00
00H86200KT THERMOSWITCH 1,626.75
00H86300KT REPLACED BY: 911634 0.00
00H86400KT EXCHANGER WATER/OIL 4,750.00
00H86500KT JUNCTION BOX 452.11
00H86700KT OIL PUMP 6,844.00
00H86800KT WATER PUMP 6,052.00
00H86B00KT J/W PREHEATER PUMP ORING KIT 0.00
00H88700C J/W PIPE TURBO 292.14
00H88701C J/W PIPE TURBO 242.06
00H88800 RUBBER COUPLING 87.64
00I00600M91 V1708 LCS SHORT BLOCK ASSEMBLY 406,903.00
00I08300 GASKET BTWN COUPLING & TURBO 123.30
00I10300 ABB RR131 TURBO GASKET 107.18
00I10600 GASKET, TURBO 205.57
00I15500M91 RETROFIT KIT 0.00
00I17500AM PRESSURE MEASURING DEVICE 1,695.42
00I19900M91 TUBE KIT 1708 HPCR 0.00
00I22100C SWITCH, LIMIT 577.29
00I22300 SWITCH, LIMIT (INCLUDED IN 00I 0.00
00I22500 SWITCH, SENSITIVE 0.00
00I27500AM CYL COMPRESSION TEST TOOL 1,766.00
00I28801 GASKET 3.47
00I33400A DN65 METAL FLEXIBLE HOSE FOR S 3,946.00
00I42000 OIL SEAL RING 129.89
00I43000 BRACKET 335.95
00I43800 BRACKET 216.80
00I45500 ELECTROLYTIC ANODE PLUG 91.82
00I45900 BRACKET 0.00
00I46001 PIPE 304.31
00I46100 PIPE 133.46
00I46301 PIPE 304.31
00I46400 FILTER, WATER/FUEL DUPLEX SEPA 4,687.00
00I46800M91 SHORTBLOCK 0.00
00I46900 LEAKAGE TANK 0.00
00I47200 AMOT VALVEMOD .4621 12,342.00
00I51200 ZINC ANODE (AIR COOLER) 63.43
00I52100 PIPE BRACKET 103.99
00I52200 PIPE 331.22
00I52300 PIPE 205.03
00I52400 PIPE 220.84
00I54600C SWITCH, SENSITIVE 1,414.26
00I57900 MICROSWITCH SPACER 174.67
00I58400 ADJUSTING SCREW 153.46
00I59900 GASKET 34X39 23.23
00I60500 GUIDE PIN 141.94
00I60800 BRACKET 143.98
00I60900 BRACKET 0.00
00I60901 BRACKET 28.00
00I62201 LUBE OIL COOLER CLAMPING PLATE 839.89
00I62300 BRACKET 118.41
00I62401 BRACKET 228.00
00I62500 OIL COOLER 6,763.00
00I62501 OIL COOLER 5,799.24
00I63000M91 OIL COOLER MODIFICATION LCS ME 26,882.32
00I63100M91 OIL FILTER MODIFICATION LCS ME 32,666.00
00I63200M91 FRONT COVER MODIFICATION LCS M 8,102.20
00I63300M91 JACKET WATER PIPING MODIFICATI 7,058.86
00I68200 EPF AIR COOLER 37,774.00
00I72400 FRONT CONVEYOR INSULATION 0.00
00I76400 RETAINING PLATE 32.60
00I76500 OIL EXCHANGER 2,548.00
00I76600 BRACKET 543.40

 
13



November 2025 Diesel Engine Parts List

00I76700 THREAD BAR M10 44.01
00I76800 BRACKET 423.85
00I76900 BRACKET 23.99
00I79000 OIL COOLER ASSY COMPLETE (BOM) 3,618.00
00I80000M91 SHORT BLOCK ASSEMBLY 1712 344,302.20
00I80200 FRONT SEAL 183.14
00I80400 SEAL RING 183.14
00I80500 SCREW M14X1.5 409.95
00I97000 SPACER 115.98
00J02000C FUEL PIPE 2,765.00
00J23000 PIPE 358.90
00J61900C CONNECTING ROD ASSY 9,399.57
00J62100C FUEL OIL PRIMING PUMP 3,615.00
00J63200C FUEL PIPE, B BANK 4,382.00
00J63300C FUEL PIPE, A BANK 4,382.00
00J63400C FUEL PIPE, OUTLET 4,382.00
00J70000C DIESEL DUCT COMPLETE 9,038.00
00J70500C SINGLE BODY FUEL PUMP 8,295.00
00J81500 WIRING HARNESS, TEMP/PRESS SWI 485.34
00J81900CAM TOOL FOR ASSEMBLY OF INJECTOR 2,414.25
00J84000 KEYBOARD UNIT 3,043.08
00J90200C BELT TENSIONER 1,947.56
00J96800 BUSH 0.00
00J96900 OIL COOLER 7,866.00
00J99100 ADAPTER 1"1/16-12 jic 3/4 GAS 84.26
00J99200 ADAPTER 85.50
00K17700 IDLER ROLLER 470.49
00K17800C BELT TENSIONER 1,947.56
00K38300C FRONT COVER 0.00
00K38500 HEAD COVER SPACE COMPLETE 1,630.50
00K38600 HEADCOVER 1,649.00
00K38900 HEAD SPACER GASKET 39.59
00K39000 GASKET COVER HEAD 60.47
00K39100 PIN FOR HEAD COVER 53.43
00K39200 INJECTOR REFLUX DISTRIBUTOR 854.98
00K39300 GASKET, INJECTION PIPE 81.18
00K46300 ADAPTER 45 72.12
00K46400C FUEL OIL REFLUX PIPE 200.44
00K46500C LH FUEL OIL REFLUX INJECTOR PI 388.62
00K46600C FUEL OIL VALVE RECOVERY PIPE 421.30
00K46700C FUEL OIL RECOVERYVALVE PIPE 435.36
00K46800C RH FUEL OIL REFLUX INJECTOR 358.97
00K46900 COLLAR SUPPORT 162.47
00K47000 ADAPTER 297.16
00K47100 UNION 205.19
00K48400C OIL PIPE 100.89
00K50500 BOLT, CYLINDER HEAD 96.64
00K50600 BOLT, CYLINDER HEAD 94.16
00K50700 BOLT, FLYWHEEL 103.49
00K58100C MISFIRING CONTROL DEVICE 7,394.67
00K58400 EPF ENGINE WIRING HARNESS (REP 25,471.00
00K62700 SCREW M8X30 ISO 4162 64.14
00K63000C FRESH WATER PUMP 6,956.00
00K63000CR FRESH WATER PUMP REFURBISHED 3,600.00
00K63000R FRESH WATER PUMP REFURBISHED 1,207.98
00K63700 USE 00K63700C 0.00
00K63700C INTERCOOLER COMPLETE 33,022.00
00K65000KT PIN, THREADED 58.43
00K67300 SUPPORT CONNECTOR INJECTOR 21.84
00K85900KT BEARING SLEEVE KIT 804.00
00K86100 WATER PUMP SEAL 108.07
00K86200 WATER PUMP SEAL 139.05
00K86500C WATER SEAL ENGINE WATER PUMP 311.36
00K89000C DES1300  W/ MIL CONNECTOR 8,800.00
00K89000CMOD1 DES1300 W/MIL CONNECTOR AND EP 12,312.00
00K94600 DES 1300-MIL "MAIN" WIRING 13,566.00
00K94700 DES1300-MIL "AUX2"WIRING 8,900.00

 
14



November 2025 Diesel Engine Parts List

00L04400 BLOW-BY FLEX PIPE D32 L450 116.29
00L06600 AIR FILTER CARTRIDGE 591.22
00L06800C COVER DISTRIBUTION COMPLETE 10,797.00
00L07200 WASHER, LOCK NL20 18.57
00L10200CSP PUSH ROD 227.95
00L11000 BULKHEAD UNION MALE 1"1/16-12 62.77
00L21000 TUBE 1"1/16-12 JIC F-F 0.00
00L21100 TUBE, 1"1/16-12 JIC F-F 0.00
00L21200 TUBE 1"1/16-12JIC F-F 231.03
00L21300 VALVE 519.89
00L35000 IDENTIFICATION PLATE 584.27
00L35600 IDLER GEAR 3,095.00
00L36300C FITTING 47.09
00L50500 PUSH ROD 210.59
00L64600 SINGLE ACTING PNEUMATIC ACTUAT 1,273.62
00L64700C AIR SHUTDOWN VALVE 8,084.00
00L64700CKIT AIR SHUT DOWN VALVE KIT 0.00
00L64800 PNEUMATIC AIR PIPE RH 670.67
00L64900 PNEUMATIC AIR PIPE LH 670.67
00L65000 PIPE HANGER 0.00
00L65000C PIPE FASTENING BRACKET ASSEMBL 61.85
00M00400 SPACE WASHER NORD LOCK NL20ss- 20.60
00M02300 THERMOSTATIC VALVE, SEA WATER 13,563.00
00M02300M01 THERMOSTATIC VALVE 13,563.00
00M18900 CARTRIDGE AIR FILTER 1,083.59
00M42300 FM090 CENTRIFUGAL OIL FILTER 1,659.72
00M53100 SPECIAL SPACER 78.16
00M53200 BOLT M10 X M30 225.88
00M56300C ELECTRIC STARTER ASSEMBLY 36,701.00
00M62400 HEAD SPACER GASKET 94.89
00M66800SP J/W PUMP 0.00
00M66900 BUSHING 0.00
00M66900SP J/W PUMP 0.00
00M69800 BLOCK, WATER PIPE 1,977.07
00M69900 BUSHING 519.42
00M87700 GASKET 2mm BTWN SPACER COVER A 46.60
00M88800 GASKET 29.87
00N70901SP NOZZLE HOLDER RETAINER FLANG 105.09
00P11000 REMOTE OIL FILTER ASSEMBLY 0.00
00P76800C OVAL FLANGE GASKET ASSEMBLY 687.90
00P82600 JUMP LINE 0.00
00P82700 BLOCK-INJECTOR 0.00
00P82800 BLOCK-INJECTOR DX 0.00
00P82900 PUMP-BLOCK 0.00
00P84500 END PLUG 0.00
00Q55800AM TOOL FOR FITTING VALVE SEAT 1,436.33
00Q63800 THRUST PAD 502.55
00Q73400AM TOOL FOR ASSEMBLING TE OIL SEA 4,029.00
00Q89700C PUSH ROD 368.40
00Q92900 RING GEAR 6,442.00
00R66800 GASKET, AIR INTAKE 52.86
00T17100CAM TOOL FOR DISASSEMBLY OF VALVES 12,088.39
00T17200CAM TOOL FOR DISASSEMBLY OF VALVE 4,029.46
00T17300CAM TOOL FOR DISASSEMBLING INJECTO 4,029.46
00T17400CAM TOOL FOR MACHING THE INJECTOR 9,670.71
00T17500CAM TOOL FOR ASSEMBLY VALVE GUIDE 0.00
00T58000AM TOOS FOR INJECTOR POSITION CHE 1,559.44
00U17900 ENGINE REAR SUPPORT (PAINTED) 2,500.00
00U22900 ENGINE SUPPORT BUSCH 174.96
00U23000 ENGINE REAR SUPPORT (PAINTED) 2,500.00
00U23100 ENGINE FRONT RIGHT SUPPORT (PA 3,700.00
00U24900 ENGINE SUPPORT SPACER (PAINTED 624.90
00U25600 ENGINE FRONT LEFT SUPPORT (PAI 0.00
00U30300C CALIBRATED SHIM FOR ENGINE ALI 2,500.00
00V01200 SAFETY CABLE 99.98
01010 10 MICRON ELEMENT FOR 2000/10 47.30
01030 FILTER, ELEMENT, FLUID 67.73

 
15



November 2025 Diesel Engine Parts List

017-436866 CONNECTOR WITH NIPPLE 26.08
01810 10 MICRON ELEMENT FOR 2000/18 44.87
0281002937 RAIL PRESSURE SENSOR 236.18
0300615 GASKET SUPERCEDED BY 912350 0.00
0300625 GASKET SUPERCEDED BY 912351 0.00
0301202 GASKET SUPERCEDED BY 912341 0.00
0440-008-076 FUEL FEED PUMP 397.09
044000080608 PRIMING PUMP FOR 1312 MECH 256.52
04400008068 INCORRECT PART NUMBER USE 0440 0.00
0440008068 061B800466 344.77
0442079 TERMINAL BLOCK; 24-8 AWG; SCRE 11.63
0451862 ADAPTER, STRAIGHT 1/4 MALE BSP 11.11
05-0840 GAUGE, COMPOUND VACUUM SEPAR 134.33
0501-212-459 OIL FILTER 154.77
060G1136 PRESSURE TRANSDUCER 522.33
060G6328 J/W PRESSURE SENSOR 0-6BAR 0.00
060G6329 PISTON COOLING PRESSURE SENSOR 0.00
060G6330 FUEL PRESSURE SENSOR 0-6 BAR 0.00
060G6359 START AIR PRESSURE SENSOR 0-40 0.00
0634-801-088 COPPER WASHER 3.38
06BEL03514 CLAMP, RUBBER(SUPERCEDES 91233 0.00
073135902301 PLUG 32.00
09043-60 GEAR, LEFT HAND B40 IN STEEL 48.00
09044-60 GEAR, RIGHT HAND B40 IN STEEL 48.00
0928400620 BOSCH METERING UNIT 259.81
0F72000 Impeller 0.00
0G51000 NOT RETURN VALVE 3/4-16 JIC-3/ 0.00
0K38500 HEAD COVER SPACE 0.00
1-1579018-4 EXTRACTION TOOL 197.36
1/8-FF-SS NIPPLE 1/8 NPT 7.13
10-1051 ISOLATION BUSHING 7.61
10-4TRTX-S TRIPLE-LOK REDUCER 0.00
1001733 FILTER ELEMENT, INTAKE 693.82
101-023 1/2 T-1001 FULL PORT BRASS BAL 0.00
101-025 1" BALL VALVE, T-1001 FULL POR 0.00
101-101 T-1001 FULL PORT BRASS 150 WSP 0.00
101-103 BALL BALVE 1/2" NPT 0.00
1011-05 GASKET EPDM (L=50m) 363.43
10366 BOWL GASKET (HNBR) FOR 2000/5 7.20
1050017:0001 ZB MARKING STRIP (1 STRIP OF 1 1.97
10527 PARTS KIT, SEAL REPLACEMENT 29.87
106-001-00059 PUMP, HAND 0.00
10BTX-S TRIPLE-LOK NUT 3.30
10JG-08-08-SS 1/2" MBSPP X -8 MJIC SS 43.48
11178L001 SOLENOID (12V FOR 42619-71) 956.39
1138658 CAP SCREW, M10X1.5X40MM 0.35
11553649 5/8"/M16-316L STAINLESS STEEL 9.81
12-10TRTXN-SS 12-btx-ss 162.27
1221-20-W/M MANOMETER 10-0-10 119.98
1241396-1 2.8 CONTACT 14 AWG 0.42
1241608-1 1.5 CONTACT 16 AWG 0.31
1260SCB Plug 32 (1 1/4) BRASS 10.40
12900003588R LOCKING DISC 20.09
12900003598R RETAINING PLATE 37.80
12KW440V60HZ PREHEATER 12,061.00
12XHBU-SS 12 MJ 12 BT UNION SS 88.37
130-FITTING AY 1 1/2" x 1" REDUCING TEE 0.00
130FITTING ASSY 1 1/2" X 1" REDUCING TEE 0.00
138374 TURBO CHARGER V-BAND 113.02
13SA1 LOCAL REMOTE SWITCH FOR CG LOP 214.62
140000008A01 140230 3,612.39
1410105002 GASKET 5.16
1410283001 OIL RETAINER 15.57
1411-073-004 GASKET, FUEL FEED PUMP 1.98
1414PHK METALIC ENCLOSURE W/PANEL UL L 137.63
1417413047 VALVE 50.44
1432797 START RELAY 25.82

 
16



November 2025 Diesel Engine Parts List

143727 FITTING 1/4 NPT 16.65
1460100689 SHIM 6.86
15020F01 PLATE, DIRECTIONAL ARROW 6.53
15064 2P 20A NON AUTOMATIC BREAKER-L 265.74
156503 CABLE KN15L - SIL - S NiCr/Ni 10.59
156505 CABLE KN15L - SIL -S NiCr/ Ni 11.48
16 16-FARNELL DIRECT ORDER SVC CH 0.00
1612A PLUG 2.90
16C6X-C 1726e 117.10
16F21H-D ALTRONIC III 2,693.89
176462102 VALVE, SOLENOID 0.00
180019622 SLEEVE/DISTRIBUTOR KIT 26,086.00
183-9556 0.10A RESETTABLE FUSE 0.66
1838 PLUG, NUT 20.53
18488001L1 Cover Plate, Benchmark, Detail 0.00
185000002A01 185000002a02 11,378.00
185000004A01 INSTALLER GUIDE VALVE 7,159.00
185000017A01 INSTALLER, BEARING ASSEMBLY 964.70
185000020A01 WRENCH, SPECIAL RING NUT 2,908.00
185000024A01 CONROD CAP ALIGN TOOL 2,052.96
185000026A01 FLYWHEEL PIN GUIDE(SET of 2) 546.88
1850000348A01 TOOL, WATER PUM GEAR REMVL 3,560.20
185000039A91 WRENCH KIT 6,902.99
185000047A91 EXTR KIT TO REMOVE VST 11,050.00
185000068A01 185000094a01 2,596.00
185000101A01 PLIERS, SNAP RING 28 UNI 7435 180.85
185000106A01 VALVE GUIDE ASSY KIT COMPRISIN 26,422.00
185000106A91 GUIDE, VALVE STEM 0.00
185000147A91 TOOL-BORING SEAT OF HSG 5,442.76
185000153A91 BOX WRENCH 1,122.94
185000348A01 TOOL TO REMOVE GEAR (WATER PUM 3,919.38
185000349A01 WATER PUMP SHAFT REMOVAL TOOL 2,456.00
185000350A01 TOOL TO REMOVE IMPELLER (WATER 2,821.96
185000351A01 TOOL TO REMOVE VALVE SEAL (WAT 698.31
185000352A01 TOOL TO REMOVE OIL RETAINER (W 1,982.00
185000353A01 TOOL TO FIT OIL RETAINER (WATE 922.12
185000354A01 TOOL TO FIT CAMSHAFT (WATER PU 2,231.19
185000355A01 TOOL TO FIT VALVE SEAL (WATER 2,402.79
185000357A01 PISTON RING EXTRACTOR 3,253.09
185000365A01 TOOL TO REMOVE LINER 8,780.00
185000366A01 TOOL TO FIT LINER 4,352.00
185000367A01 TOOL TO GRID SEAT LINER SEAL 7,549.00
185000368A01 TOOL TO GRIND LINER SEAT ON EN 5,362.09
185000375A01 CONROD CLEARANCE MEASUREMENT D 2,238.00
185000376A01 HEAD FITTING PIN 404.86
185000377A01 V1300 TORQUE WRENCH SET 4,931.00
185315334A01 PIN FOR OIL PAN FITTING 142.06
19002-0005 QUICK DISCONNECT, FEMALE 0.74
1900508011 PROTECTION CAP 13.4 X 15.7 X 1 0.00
191544 STARTER SOLENOID 506.02
1919L001 ORING 29.74
1928 300 600 SEAL, BOSCH 1.39
1928 403 874 CONNECTOR, BOSCH 4.41
1928 498 055 PIN, BOSCH 2.33
19JG-08-04-SS 1/4" MBSPP X -8 MJIC ELBOW, AD 128.98
1A000670 EXAUST GASKET SHEET 97.81
1A000700 CRANKCASE W/ LINERS 66,508.00
1A000701 MOUNT 467.41
1A000713 COMPLETE BRACKET FOR INJECTION 0.00
1A000714 HOSE CONNECTING d.i. 128 x 180 344.30
1A000715 AIR HOSE CONNECTING 344.30
1A000716 AIR HOSE CONNECTING 392.29
1A000717 HOSE CONNECTING 269.00
1A000751 GASKET 2mm BTWN SPACER COVER A 28.69
1A000782 CONNECTOR CLAMP 678.86
1L2650000A2000 M12 NYLOCK NUT A-2 0.00
1L2710000A2000 M16 NYLOCM NUT A-2 0.00

 
17



November 2025 Diesel Engine Parts List

1P 345631 NOZZLE-HOLDER 0.00
1P 349074 Dust Cup 0.00
1P340016 WASHER, SPECIAL 22.44
1P340025 TURBO COVER 4,322.00
1P340026 COUPLING SHIELD 602.33
1P340093 PLUG 33.04
1P340117 AIR FILTER 1"GAS 820.43
1P340265 SEAL, RING 23.02
1P340573 GASKET 146.06
1P340643 SPACER 12.00
1P340750LA RING SET 548.72
1P340768 PLUG 43.42
1P340805 LOCKING PLATE 14.25
1P340810 BRACKET 15.00
1P340883 SHEATH 300.13
1P340957 CLAMP 64.51
1P340964 J/W LEVEL FLOAT 1,406.43
1P341215 PLATE 14.98
1P341270 MPU - MAGNETIC PICK UP 2,275.00
1P341277 INTERCO GASKET(USE PN 1Q341277 0.00
1P341386 UNION 90 133.91
1P341387 UNION T 123.60
1P341625 RUBBER COLLAR 62.00
1P341737 SCREW 5.00
1P341908 CONNECTION PIPE 489.98
1P341909LA CONNECTING PIPE 99.91
1P342031 ORING, LINER 110.99
1P342061 SCREW M10 X 95-LCS 12.95
1P342067 BRACKET 56.34
1P342207 THREADED PIN 146.67
1P342210 ACTUATOR LEVER 731.21
1P342543 90 DEG ELBOW 390.82
1P342599 SCREW HOLES 37.78
1P342616 SAFETY VALVE 671.51
1P342807 HOLLOW BOLT 257.36
1P342832 SPRING OIL VALVE 161.54
1P342833 PLUG PORTASPRING 49.68
1P342909 SPACER REG. VALV. OIL 31.38
1P343006A PUSHROD TUBE SEAL RING 0.00
1P343140 BUSH FOR OIL FILTER BODY 32.06
1P343320LA INJECTOR SHIMS 44.65
1P343322 O RING17F12   196.44x3.53   2- 57.67
1P343323 IMPELLER, SW PUMP 1,734.48
1P343324 MECHANICAL SEAL 3 OF 12 384.90
1P343325 SEAL RING 32F12 79.99
1P343326 IMPELLER, SIDE BEARING 391.25
1P343327 WEAR RING 28F12 193.44
1P343328 KEY, WOODRUFF 25.19
1P343329 CONNECTING SIDE BEARING 599.92
1P343330 WEAR RING 29F12 180.48
1P343331 SEAL RING 28J11 56.69
1P343334 PRELUBRICATION PUMP 48LT/MIN 3,356.95
1P343336 COUPLING 775.55
1P343337 PUMP MBM 50/CV 2,883.62
1P343573 MAG PICK-UP 595.42
1P343676 ADAPTER 1 1/4"G - 1 1/4"G 84.24
1P343710 OIL SEAL RING 459.06
1P343716 SCREW, FUEL INJECTOR SPILL 22.25
1P344452 COVER, EXPANSION JOINT 258.74
1P344546LA BEARWARD RADIATOR (55690) 0.00
1P344587 GASKET 36.41
1P344613 CLAMP, HOSE 118.33
1P344614 SHIM 187.79
1P344616 SHIM 187.79
1P344630 VALVE, WATER 2,030.00
1P344634 RUBBER SLEEVE-SUPERCEDED BY 00 0.00
1P344640 BRACKET--LCS 56.52

 
18



November 2025 Diesel Engine Parts List

1P344652 CLAMP--LCS 59.13
1P344654 CLAMP-LCS 83.47
1P344660 CPU DC2 RODRIQUEZ 4,947.17
1P344682 MOTOR 90L4 50 HZ 1,521.34
1P344688 BALL BEARING 241.70
1P344738 SENSOR, OIL PRESSURE DUAL STAT 79.65
1P344786 SENSOR, ENGINE OIL PRESSURE-DU 91.81
1P344787 SENSOR,  TEMP DUAL STATION 98.61
1P344960 ADAPTOR, SEPARATOR FUEL/WATER 145.98
1P345000 SHIM--LCS 99.99
1P345040 FUEL PIPE SUPPORT- INJECTION P 330.36
1P345045 FUEL PIPE 383.95
1P345071 BLOW BY FILTER CARTRIDGE 289.97
1P345096LA WATER CUP FILLER NECK 399.25
1P345098 SUPERCEDED BY 00F45200 0.00
1P345132 THERMOSTAT 95-C R-100-CR 1,765.77
1P345159 ELECTRICE MOTOR C90SMM 10,416.02
1P345176LA RH4 - LH 1 INJECTION PIPE (LCS 888.28
1P345275 EXHAUST GASKET 103.29
1P345423 SHIM 56.13
1P345506 HOSE D.32-L102 75.12
1P345518 VALVE CHECK 262.08
1P345524 SLEEVE AIR PIPE 104.99
1P345571 UNION M20X1.5-1/4 NPT 185.19
1P345592 FILTER ELEMENT 419.71
1P345631 NOZZLE HOLDER NEW P/N, OLD P/N 281.56
1P345638 PLUG 92.47
1P345668 PIPE COUPLING H2O D1320L80 134.50
1P345738 USCG INJECTOR 156.19
1P345738LA INJECTOR 1,305.00
1P345738LAR REMANUFACTURED CG INJECTOR 634.95
1P345774 GASKET, HELICOFLEX 1,600.25
1P346026 ELEMENT, FILTER 10LITER, 30MIC 67.73
1P346047LA Central Cover 282.57
1P346158 BRACKET, PER PIPE DIAM 15 75.40
1P346194 GASKET 306.05
1P346241 CAP, TANK 129.44
1P346282 GASKET, EXHAUST GAS DN150 60.00
1P346404 VALVE GASKET 24.03
1P346418 FITTING JIC 9/16-18 UNF 59.99
1P346601 CANNON CONNECTOR FOR THE ACTUA 451.07
1P346932 CHECK VALVE 340.12
1P346956 GASKET, THERMOSTATIC VALVE 16.11
1P346962LA VALVE, THERMOSTATIC ASSY 351.84
1P347037 PIPE SUPPORT 52.12
1P347230 BUSHING 217.50
1P347386 OIL PIPE TO GOVERNOR 630.04
1P347561 SEAL RING 31.47
1P347641 GASKET LRC 123/16 A+P 10.86
1P347718 SWITCH, LEVEL GENTECH LS803-32 369.95
1P347763 LOCK PLATE 17.39
1P347777 GASKET - HEINZMAN 40.43
1P347778 GASKET-HEINZMAN 32.50
1P347800 WASTE GATE GASKET 28.17
1P348181 PIN 132.76
1P348231 OIL SLEEVE 163.98
1P348264 THERMOSTAT INSERT 318.58
1P348318LA CYLINDER HEAD, NODULAR IRON 21,383.00
1P348548 DIGITAL CONTROLLED SPEED GOVER 9,496.59
1P348599 ZINC ANODE (AIR COOLER) 41.15
1P348609LA 1708 CRANKSHAFT, COMPLETE 83,942.89
1P348611LA CONNECTING ROD ASSEMBLY--MECHA 2,857.05
1P348649 BARRING TOOL 333.86
1P348706 STARTING MOTOR PINION 1,898.88
1P348763 Locking Plate for the Cover 35.66
1P348914 ORMANT RESILIENT B-MF-901 9.39
1P348919 RING, SPACER 2,204.80

 
19



November 2025 Diesel Engine Parts List

1P349010 THERMOSTAT 64 DEG 606.89
1P349011 THERMOSTAT 96 DEG C  M14 x 1.5 329.13
1P349012 THERMOSTAT 105 DEG C  M18 x 1. 284.45
1P349023 AUTOMATIC VOLTAGE REGULATOR 12,641.80
1P349034 FLANGE-LCS 644.53
1P349034SS SS FLANGE, EXHAUST GAS MANIFOL 1,192.54
1P349035 No Longer Applicable to LCS 26.45
1P349073 RAPID UNION 277.04
1P349074 CAP, DUST 50.43
1P349081 PIN 33.00
1P349086LA ZFW2300 GEARBOX ASSY, 4:1 41,482.98
1P349117 MICROSWITCH BRACKET--LCS 90.77
1P349122 ADAPTER G1 1/2"-G1" M-M 0.00
1P349149 ELBOW UNION 0.00
1P349181 DOWEL PIN 176.18
1P349187 VULKAN COUPLING 12,145.00
1P349201 BOILER 0.00
1P349202 HEATER 440 v 3 PH AC 60 Hz 3,444.00
1P349203 EL. PUMP 440 VAC 3 PHASE 1,132.89
1P349213 TURBO COVER KLEV 1,725.28
1P349214 TURBO COVER KLEV 1,623.22
1P349215 TURBO COVER KLEV 1,725.28
1P349216 TURBO COVER KLEV 1,623.22
1P349485 PLATE OIL INLET FLANGE 49.03
1P349528 NIPPLE 1" G - 1/2" G---LCS 62.60
1P349591 HEAT PROTECTION (SUPERCEDED BY 0.00
1P349932 ONE WAY VALVE G1 0.00
1P349983LA NOZZLE, 1/4 JIC Cap with 0.8mm 53.26
1P349985 VALVE 1/8" 269.77
1P350003 EXTRACTOR, FUSEHOLDER 92.14
1P350030 REDUCTION DN 65 115.77
1P350055 FUEL LINE BUSHING 0.00
1P350058LA BRACKET 65.93
1P350059LA BRACKET 0.00
1P350060LA BRACKET 319.85
1P350118 START BUTTON PROTECTION 141.29
1P350124 MULTIWAY FITTING 0.00
1P350486 O-RING OIL DRAIN TUBE 467.01
1P350592 PLUG 83.71
1P350593 ELECTROLYTIC ANODE 66.08
1P350603 ZINC ANODE 50.83
1P350610 CONVERTITORE DI SEGNALE CONFIG 980.65
1P351040 SERVOVALVE 2,565.00
1P351128 RING FLEXIBLE MOUNT 15.28
1P351138LA PLUG 75.64
1P351195 SAFETY VALVE 257.40
1P351209 SPECIAL PLUG 23.01
1P351221 ADAPTOR 38-24 UNF 2A-1/8" G 129.55
1P351275 SCREW 87.81
1P351298 MALE HOSE CONNECTION 0.00
1P351532 LIP SEAL 37.40
1P351551 SEAL RING D60/D85/H8 58.26
1P351641 HOSE CONNECTION 109.55
1P351650 SENSOR 170.98
1P351655LA FLEXIBLE MOUNTS 51.50
1P351656 BUSHING FLEXIBLE SUPPORT 29.61
1P351695 BUSHING 244.28
1P351696 BUSHING 179.38
1P351724 BUSHING 21.59
1P351725 BOCCOLA 10.85
1P351833 CLAMP 172.15
1P351834 SHIM 460.81
1P351866 PIPE 225.60
1P351886LA USE: 00G64700C 0.00
1P351886LAE00 OIL PRESSURE VALVE 819.50
1P351917 UNION 45 DEGREE 77.47
1P351918 ELBOW, 45°, 1/16-12UN-2B 49.18

 
20



November 2025 Diesel Engine Parts List

1P351923 CLAMP 70.32
1P351978 VALVE, NON-RETURN 0.35 BAR 720.28
1P352030 B EXHAUST 1-2 SX X T/C 3,590.00
1P352031 B EXHAUST 3-4 SX X T/C 2,129.00
1P352032 B EXHAUST 1-2 DX X T/C 3,590.00
1P352033 B EXHAUST MANIFOLD 3-4 RH 2,274.00
1P593614 SLEEVE 41.34
1P593615 SLEEVE 278.17
1P593661 HEATER (ANSALDO PART) 1,617.00
1P593662 GASKET (ANSALDO P/N) 1,669.91
1P598914 PISTON ASSY 1,408.12
1P605080 SPACER 108.12
1P605084 SEE PN 1Q605084 0.00
1P605085 SPACER 68.72
1P605174 GASKET 156.22
1P605184 GASKET FOR PUMP 11.30
1P605479 WATER SLEEVE 44.00
1P605796 COPPER WASHER 15.04
1P605799 PIPE CROSS RING 19.13
1P606010 AIR FILTER 7,153.06
1P606103 SEALING SEGMENT 641.22
1P606193 SEGMENT 44.79
1P606479 REDUCTION 8.71
1P606484 DOUBLE DRILLER UNION 10.24
1P606820 GASKET 16.00
1P606822 GASKET 8.00
1P606829 GASKET 8.00
1P606928 GASKET 9.77
1P606931 GASKET 6.00
1P607007 SEGMENTO 41.99
1P607067 SEAL PLAIN 105.66
1P607109 BRACKET 15.00
1P607110 DIPSTICK CLAMP ASSEMBLY 12.59
1P608642 INTERCOOLER SLEEVE 147.98
1P608768 UPPER GASKET 21.74
1P608769 GASKET COVER 10.96
1P608770 LOWER GASKET 15.48
1P608771 TURNBUCKLE BARREL 50.08
1P608772 BELLOWS 306.33
1P608843B DOUBLE DRILL SCREW 434.77
1P608943 PROLUNGA 0.00
1P609003 BUSHING 89.36
1P609021 GASKET 11.28
1P609437 GEAR PIN 1,194.45
1P609438 SPECIAL WASHER 260.84
1P609642 INTERCOOLER SLEEVE 279.73
1P609830LA COMPRESSION RING SERIES 814.93
1P610011LA INJECTION TUBE CLAMP ASSEMBLY 12.59
1P610377 GASKET 0.00
1P610445 SHIM 13.29
1P610753 SHEATH 1,057.26
1P611256 S.E. HOUSING 0.00
1P611257 S.P. HOUSING 0.00
1P611371LA PACKING KIT FOR HEAT 300.00
1P611372LA KIT, PACKING 401.53
1P611460 INJECTION LINE 1R CYL 8mm 1,357.19
1P611461 INJECTION PIPE CYLINDER 2 8MM 1,357.13
1P611462 INJECTION LINE 3R CYL 8mm 1,357.19
1P611463 INJECTION LINE 4R CYL 8mm 1,317.66
1P611464 INJECTION LINE 5R CYL 8mm 1,317.66
1P611465 INJECTION LINE 6R CYL 8mm 1,317.66
1P611466 INJECTION PIPE CYLINDER 7 8mm 965.36
1P611467 INJECTION PIPE CYLINDER 8 8mm 965.36
1P611468 INJECTION LINE 3L CYL 8mm 965.36
1P611469 INJECTION LINE 4L CYL 8mm 965.36
1P611470 INJECTION LINE 5L CYL 8mm 965.36
1P611471 INJECTION LINE 6L CYL 8mm 965.36

 
21



November 2025 Diesel Engine Parts List

1P611472 DRAIN MANIFOLD 303.13
1P611476 BANJO BOLT 236.25
1P611477 O-SEAL 2-113 VITON V75-MS 0.93
1P611478 ORING FUEL RAIL 20.90
1P611479 DOWNTY WASHER FUEL RAIL 15.98
1P611480 ADAPTER 243.21
1P611481 PLUG 79.08
1P611482 PIPE D 260.83
1P611483 COMPRESSION COUPLING 128.85
1P611485 CLAMP ASSY 77.29
1P611486 COVER PLATE 7.10
1P611946 WASHER 121.72
1P611969 ADAPTOR M-F 29.63
1P611992 PUMP SIDE HUB-MHC 1,306.79
1P611993 HUB, BODY 1,306.79
1P612043 FITTING 25.21
1P612341 TIE-ROD L=154 142.59
1P612443 BRACKET 5.00
1P700182 GASKET 43.74
1P700191 GASKET 40.55
1P700195 GASKET 54.86
1P700353 CONNECTOR MPU 112.28
1P700354 CLAMP BACK SHELL MPU 62.20
1P700402 COMPRESSION RING 195.13
1P700661 CONNECTOR 190.38
1P701825 SHIM KIT 45.76
1P701847 DISTANCE PIECE-WATER HEAT-LCS 275.66
1P701848 43.29 48.09
1P702318 SEALING RING 39.35
1P702322 SPACER 10.00
1P702367 WASHER, COPPER 67.68
1P702368 BALL BEARING 414.69
1P702904 SPACER 243.45
1P702988 SEAL 8.61
1P703218 CONTACTOR AUX 137.06
1P703219 CONTACTOR 137.06
1P703220 TIMER FIBER E21F33 287.96
1P703221 TIMER FIBER E21F37 763.72
1P705016 1 45.64
1PZA5 FNPT BRASS BALL VALVE 1.5 " PI 0.00
1Q250506LA FUEL FILTER COMPLETE 0.00
1Q340082LA PISTON ASSY 5,054.00
1Q340173LA PISTON COOLING OIL PIPE 472.98
1Q340264 TAPPET GUARD 18.36
1Q340297 FLANGE 201.71
1Q340546 LOWER COVER 450.00
1Q340622 GASKET 50.94
1Q340749 OIL SCRAPER RING 195.13
1Q340804 FUEL BLOCK 396.18
1Q340873 VIBRATION DAMPENER 5,070.00
1Q340884 GASKET 52.86
1Q340921LA CAMSHAFT ASSEMBLY 4,976.00
1Q341049LA ROCKER ARM PEDESTAL ASSEMBLY 850.87
1Q341102 RELE TACHIM. RT2/1S 3,920.00
1Q341127 PRESSURE REDUCER 2,928.86
1Q341128 REDUCING PRESSURE VALVE 1,077.56
1Q341129 SOLENOID VALVE 649.32
1Q341131 START PUSH BUTTON 689.64
1Q341158 PRESSURE GAUGE 331.93
1Q341161 CLAMP 130.42
1Q341178 BRACKET 52.17
1Q341179 COVER BRACKET 93.90
1Q341181 PIPE BRACKET 32.35
1Q341277 GASKET 27.87
1Q341346 SPACER 30.00
1Q341402 SETTING SCREW  Bosch # 2 427 1 110.59
1Q341403 COVER 291.96

 
22



November 2025 Diesel Engine Parts List

1Q341460 SHEATH 253.97
1Q341461LA PIPE 470.00
1Q341464LA LEFT PIPE 50.00
1Q341529 BACKFLOW FUEL BLOCK 376.03
1Q341558 Fuel Recovery Block 534.30
1Q341581 AIR SLEEVE 929.92
1Q341582 SLEEVE AIR OUTPUT 988.11
1Q341630LA DISCHARGED OIL PIPE I PUMP HOU 102.60
1Q341706LA PIPE, PUMP 187.87
1Q341858LA ELECTROVALVE 24V 9,160.00
1Q341865LA UPPER TUBE 75.00
1Q341889LA PIPE 75.00
1Q341894LA PIPE 260.00
1Q342076 WATER MANIFOLD 1,655.78
1Q342248LA PISTON ASSEMBLY INCLUDES PISTO 6,884.20
1Q342528LA TAPPET, ROLLER 751.21
1Q342610LAM CRANKCASE W/CRANKSHAFT 79,164.00
1Q342615 PRESSURE REDUCER R27D 0.00
1Q342826 SAFETY VALVE 440.22
1Q342864 ELECTRO-VALVE 1,731.40
1Q343210LA CRANKCASE ASSEMBLY 53,000.00
1Q343285 FLEXIBLE HOSE 1,207.57
1Q343421 USE PN 00F46900 VENDOR PN WAIR 0.00
1Q343422 VALVE, ELEC 5 WAY 512.73
1Q343668 FLANGE - USE 1Q343669LA 0.00
1Q343669LA FLEX PIPE 1,403.00
1Q343672LA OIL VALVE ASSY 1,329.46
1Q343708 FUEL BLOCK SUPPORT 218.64
1Q343714 TACHOMETER RELAY TWO THRESHOLD 6,442.00
1Q343802D HOSE D.70 31.84
1Q344432A EXPANSION JOINT DN40 PN16 4,820.23
1Q344432E EXPANSION JOINT ND 40 PN16 0.00
1Q344436A EXPANSION JOINT DN65 PN16 4,619.91
1Q344436E EXPANSION JOINT ND 65 PN16 0.00
1Q344467 CONICAL MOUNTS 0.00
1Q344566 SEA WATER THERMOSTATIC VALVE 4,721.12
1Q344600 LH AIR TRUNK 628.61
1Q344602 FLANGE 706.86
1Q344605 FLANGE 456.46
1Q344606 RH AIR TRUNK 628.61
1Q344607LA AIR TUBE 143.46
1Q344618 BRACKET 465.90
1Q344625LA COOLER WATER PIPE LF SIDE 457.33
1Q344626LA COOLER WATER PIPE LF SIDE 457.33
1Q344646LC E/PUMP MBM40-AEKV4G LLOYDS CRT 26,962.00
1Q344680 BUSHING 285.18
1Q344690 COVER 386.91
1Q344907LA LH COVER H2O INLET PIPE- LCS H 121.03
1Q344908LA RH COVER H2O INLET PIPE- LCS H 121.03
1Q344932 CLAMPING PLATE 113.03
1Q345029 MICROSWITCH 312.03
1Q345052 PRESS SWITCH AMOT1.5 BAR 2,010.58
1Q345064LA Cover DX, Assy-LCS 0.00
1Q345064LB MANIFOLD ELBOW, LH 0.00
1Q345161 Microswitch (LCS overspeed) 308.83
1Q345174C THERMOCOUPLE 883.29
1Q345202LA LH COVER H2O OUTLET PIPE- LCS 101.20
1Q345321LA PIPE 121.03
1Q345502 JUNCTION BOX AIR CIRCUIT 0.00
1Q345504LA ELBOW 200.00
1Q345516 CLOSING FLANGE 164.33
1Q345525 TUBE, UNION AIR 111.29
1Q345528LA ROLLER TAPPET 694.69
1Q345550 BRACKET 84.34
1Q345576 5 WAY ELCTROVALVE SUPPORT 73.03
1Q345597 POINTER 86.95
1Q345598 POINTER COVER 43.47

 
23



November 2025 Diesel Engine Parts List

1Q345634 SEPARATOR FILTER ASSEMBLY 5,433.26
1Q345644 BRACKET 119.99
1Q345670 BRACKET 200.32
1Q345728 DISTANZIALE CUST ASTA L OLIO 107.55
1Q345734 BRACKET ROD CASE L OIL 76.51
1Q346008LA PIPE AIR TURBO ELBOW LH 1,361.52
1Q346009LA PIPE AIR TURBO ELBOW RH 1,361.52
1Q346022LA ENGINE REFRIGERANT SLEEVE COMP 2,211.88
1Q346132 TRANSMITTER 4-20 mA 0-4 BAR 1,794.55
1Q346133 TRANSMITTER 4-20MA 0-6 BAR 1,145.94
1Q346134 TRANSMITTER 4-20 MA 0-10 BAR-L 770.09
1Q346224LA PURGE VALVE ASSEMBLY 409.63
1Q346440 UNION 181.72
1Q346441 EXPANSION JOINT 2,075.41
1Q346697 COVER 277.84
1Q346779 FUEL HEAT EXCHANGER SUPPORT 218.05
1Q346949 FLEXIBLE PIPE FC234-12 L=800 511.23
1Q346966LA THERMOSTATIC BOX ASSY 3,589.12
1Q346975 FLEXIBLE PIPE X FUEL/OIL 1,528.77
1Q346989 HALF CLAMP 1,544.64
1Q346994 SAPARATOR FUEL FILTER SUPPORT 0.00
1Q347020LA CLAMP 487.05
1Q347098 BUSHING WTR EXP TANK LVL 185.19
1Q347299LA See PN 1R347299LA 0.00
1Q347309 OIL TUBE 121.72
1Q347365 SOLENOID VALVE SUPPORT 240.55
1Q347396 FLEX AIR PIPE 319.96
1Q347412LA PUSH ROD 86.71
1Q34741LA PUSH ROD 0.00
1Q347706 FUEL FLEXIBLE PIPING 487.73
1Q347733 CLAMP 114.77
1Q347776 GASKET 16.01
1Q347836 GASKET - HEINZMAN 40.43
1Q347842LA PIPING STARTING AIR INLET 436.49
1Q347923LA H20 COND. INLET PUMP ASSY 3,415.96
1Q347936 OIL DISCHARGE TUBE 185.19
1Q348080LA CRANKCASE V1312C2ME 57,093.91
1Q3481078LA Crannkcase with caps V1312 0.00
1Q348351 VULKAN-DMR RESILIENT MOUNT TYP 2,564.88
1Q348385 VALVE STEAM SEAL 20.00
1Q348560 GUIDE VALVE 57.27
1Q348600 EXCHANGER SUPPORT BRACKET 126.07
1Q348601 EXCHANGER SUPPORT 126.07
1Q348664 GASKET 139.35
1Q348675 TURBO CHARGER 51,509.18
1Q348770 BLOCCHETTO 1/2 GAS 222.61
1Q348796 VALVE 320.09
1Q348796A DANFOSS Isolation Valve MBV 20 265.70
1Q348796B ISOLATION VALVE MBV 2000 265.70
1Q348797 B PRESS 0.2 BAR MBC 5100 1211 1D 1,378.00
1Q348797 D PRESSURE SENSOR 0.8 BAR FAILIN 1,070.64
1Q348797 G PRESSURE SENSOR 1,343.89
1Q348797 I PRESS 3.2 BAR MBC5100 1411 1DB 1,373.71
1Q348797 K PRESS 3.4 BAR 968.57
1Q348797 L PRESS 6 BAR FALLING 1,003.35
1Q348797 Q SENSOR PRESS 0.25 BAR RISING 1,070.64
1Q348797 R PRESS 5 BAR RISING 1,348.36
1Q348797 U PRESS -2 THRU 4BAR 1,278.78
1Q348797Q USE 1Q348797 Q 0.00
1Q348798 PRESSURE TEST VALVE MBV 5000-1 696.44
1Q348799 THERMOSTAT 0 TO 100C 833.98
1Q348800 B USE PN 1Q348800B 0.00
1Q348800 F TEMPERATURE SWITCH 70c to 120c 2,058.00
1Q348800 H TEMP SWITCH 110+/- 2deg C RISI 2,061.00
1Q348800A THERMOSTAT 20c to 60c TYPE MBC 1,732.87
1Q348800B THERMO-SWITCH 55* MBC8100 1411 1,774.15
1Q348800H USE PN 1Q348800 H 0.00

 
24



November 2025 Diesel Engine Parts List

1Q348801 PRESSURE TRANSDUCER 0-40 BAR M 1,475.00
1Q348802 THERMORESISTANCE PT 100 842.35
1Q348825 SENSOR, OIL LEVEL 2,291.99
1Q348879 HOSE ASSEMBLY 2,505.87
1Q348889 SEPAR FILTER SUPPORT 0.00
1Q348894LA PIPE 3,782.11
1Q348895LA SEA WATER PIPE 3,752.08
1Q348972 SUPERCEEDED BY 1Q351528 0.00
1Q349024 PRESSURE TRANSMITTER 0-10BAR M 834.15
1Q349057 ELASTIC COUPLING PROTECTION 1,449.81
1Q349058LA APPLICAZION DANFOSS DIFF. CON 1,675.43
1Q349069 MICROSWITCH 222.98
1Q349070 BOLT, GROOVED 55.88
1Q349116LA PROTECTION BARRING DEVICE 478.20
1Q349121 USE PN 1Q349121LA 0.00
1Q349121ITEM23 USE: 913138 0.00
1Q349121LA JACKET WATER HEATER KW440 3AC 24,156.65
1Q349159 BLOCK SENSORS 169.54
1Q349165 TOOL BOX 795.26
1Q349169LA SUPPLY PIPE 539.07
1Q349185LA RH COVER WATER PIPE INLET 126.07
1Q349186LA LH COVER WATER PIPE INLET 134.77
1Q349225LA BREATHER PIPE 134.76
1Q349226LA BREATHER PIPE 101.73
1Q349296 SPACER PROTECTION 166.88
1Q349315 OIL BLOCK 805.77
1Q349604 OIL COOLER 6,651.30
1Q349622 BRACKET FOR PLATE 130.42
1Q349643LA SUPPORTS CENTRIFUGAL OIL FILTE 1,841.50
1Q349665 DOUBLE FLANGE DN350 PN6 5,699.24
1Q349794 FUEL VALVE "SEITZ" TYPE 339 6,395.68
1Q349796 VALVE, THREE-WAY SOLENOID 1,766.68
1Q349840 PULLEY BRACKET 827.98
1Q349841LA BELT STRETCHER ASSY 1,767.52
1Q349867 AIR BLOCK 586.88
1Q349890 Pressure Sensor 0.00
1Q349890 C TRAS. PRESS. 0-10BAR 1,027.71
1Q349890 E PRESSURE TRANSMITTER 0-25 BAR 1,171.05
1Q349890 F USE PART NUMBER 1Q349890F 0.00
1Q349890B TRAS. PRESS. 0-6 BAR MBS-3100- 1,148.29
1Q349890C USE 1Q349890 C 0.00
1Q349890E USE PN 1Q349890 E 0.00
1Q349890F PRESSURE TRANSDUCER 0 - 40 BAR 1,136.44
1Q349898 PULLEY 0.00
1Q349910LA FUEL INLET PIPE 161.80
1Q349981 ELECTROVALVE SUPPORT 243.45
1Q349988 PRESSURE RANSDUCER 0-6 BAR 1,048.56
1Q350005 SHUTDOWN EMERGENCY PLATE 391.25
1Q350006 ENGINE PLATE IN ENGLISH FOR LC 0.00
1Q350019 UNION 115.40
1Q350061LA CLAMP, INJECTION PIPE 6 382.56
1Q350067LA PNEUMATIC FITTING ASSY 1,374.80
1Q350148 VALVE 1,035.09
1Q350149 UNION 90 239.09
1Q350153 PUSH ROD 304.30
1Q350193 PNEUMATIC STARTER MOTOR ST455 22,877.00
1Q350200 1ST PISTON RING 178.88
1Q350202 2ND PISTON RING 178.88
1Q350203 3RD PISTON RING 178.88
1Q350506LA FUEL FILTER COMPLETE 525.33
1Q350516 Conrod Half Bearing (USE 00D19 0.00
1Q350563 PANEL, PREHEATING 440V 708.00
1Q350575 440V HEATER CONTROL BOX 544.70
1Q350721 POINTER 334.74
1Q350779 COUPLING SLEEVE 1,138.97
1Q350780LA F/Pump Control Flange, NON-Dep 1,497.54
1Q350831 Engine Head Flange 0.00

 
25



November 2025 Diesel Engine Parts List

1Q350902LA MAIN BEARING 388.75
1Q350903 Upper Half Main Bearing 0.00
1Q350904 Lower Half Main Bearing 0.00
1Q350920 Lower Half Main Bearing 0.00
1Q350921 Upper Half Main Bearing 0.00
1Q350924LA MAIN BEARING COMPLETE 426.43
1Q350927 Flange 0.00
1Q350988 BRACKET 414.68
1Q351133 BUSHING 540.45
1Q351134 ACTUATOR 1,349.39
1Q351297L OIL FLEIBLE HOSE 912.92
1Q351448 AIR LOCK VALVE (NHA: 1R351315L 10,682.06
1Q351528 Actuator EGB-2P Reverse Acting 42,830.00
1Q351528R REFURBISHED ACTUATOR  EGP-2P R 23,276.91
1Q351595 OIL COOLER BRACKET 194.07
1Q351614 OIL COOLER WATER INLET GASKET 13.37
1Q351722 SCREW M12 (OIL COOLER FIXING) 38.45
1Q351763 Hallein C.R. Injector Housing 0.00
1Q351763E00 HALLEIN SK137 NOZZLE HOLDER 475.14
1Q351772 GUDGEON PIN 175.49
1Q351772E00 GUDGEON PIN 175.49
1Q351911LA PUMP HOUSING 829.89
1Q351976 PLATE 268.66
1Q352050 HOLLOW BOLT 127.29
1Q352090 RUBBER GASKET 21.31
1Q352090E00 GASKET, RUBBER 21.64
1Q352105 SERVOVALVE BRACKET 316.35
1Q352121LA FUEL PIPE 51.12
1Q352122LA FUEL PIPE 123.65
1Q352125 GASKET 54.74
1Q352151 GEAR 516.45
1Q352216LA FUEL PIPE(USE 1R352216LA} 0.00
1Q361131 MANUAL START PUSH BUTTON 0.00
1Q598976 COVER 285.88
1Q598977 PIPE 29.90
1Q604424 PIPE 152.08
1Q604877LA PIPE 354.70
1Q604906 FLANGE 145.59
1Q605082 BARRING DEVICE 426.83
1Q605084 BARRING DEVICE GEAR 1,545.00
1Q605173 FLANGE 183.62
1Q605293 EXPANSION JOINT 2,330.00
1Q605528 DAMPER HUB 290.37
1Q605830 EXPANSION COUPLING 1,715.78
1Q605905 EXPANSION COUPLING 5,316.00
1Q605980 GASKET 28.32
1Q605986 GASKET,BETWEEN COUPLING/RR131 135.77
1Q605987 GASKET 154.24
1Q605993 DIPSTICK 181.99
1Q606016 FLANGE 1,486.76
1Q606372 EXHAUST GASKET 127.83
1Q606373 PIPE FLANGE 759.90
1Q606589 RIGHT BRACKET 123.99
1Q606590 LEFT BRACKET 123.99
1Q606668 HOSE CONNECTION 212.96
1Q606669 AIR HOSE CONNECTION 170.96
1Q6066699 Body 0.00
1Q607114 RIGHT EXHAUST MANIFOLD SU 29.07
1Q607115 LEFT EXHAUST MANIFOLD SUP 31.78
1Q607798 DAMPER, VIBRATION 3,942.09
1Q608269 OIL TUBE SUPPORT CLAMP 25.89
1Q608288LA FUEL REFLUX PIPE- USE ALL OF 3 147.81
1Q608418LA THERMOSTATS BOX BREATHER 28.25
1Q608779LA OIL DISCHARGE TUBE 150.24
1Q608780 I. P. HOUSING 398.56
1Q609018 HOSE, CONNECTING 1,117.85
1Q609508 GEAR BUSHING 1,328.43

 
26



November 2025 Diesel Engine Parts List

1Q609849 VLV CVR GASKET 31.02
1Q609962 WATER PUMP DRIVE SHAFT 242.37
1Q610048 PUMP COVER 180.00
1Q610211 SEAT, EXHAUST GAS VALVE 164.95
1Q610212 VALVE GUIDE 99.99
1Q610311 VALVE AMOT 4261 4,807.00
1Q610320 GASKET 54.04
1Q610321 GASKET 52.02
1Q610383 UPPER BRACKET FOR INJECTION PU 0.00
1Q610872LA FLYWHEEL ASSY 12,428.00
1Q610874LA FLYWHEEL ASSEMBLY 15,391.36
1Q611657 SHEATH, AIR INTAKE MANIFOLD 1,043.00
1Q611696LA TAPPET PORT COVER 271.27
1Q611708 SHEATH 187.80
1Q611753 CAST PISTON ASSY 0.00
1Q611980LA EXHAUST DRAIN COMPLETE 179.11
1Q612199LA HOSE 383.95
1Q612221 GENERATOR THICKNESS 0.00
1Q612251 60' WATER ELBOW 459.00
1Q700114 ANODE 752.38
1Q700449 SHORT SCREW BOLT FOR SECUR 82.83
1Q700451 OBSOLETE USE 00K50600 81.59
1Q700465 Nozzle Tip (Coast Guard no 131 226.97
1Q700490 GEAR 845.54
1Q700497 CONNECTING STUB 694.69
1Q700657 SPEED GOVERNOR 74,790.08
1Q701311LA PIPE OIL SUCTION 773.34
1Q701380 LEVER SUPPORT 453.86
1Q701807 STUB, CONNECTING 359.25
1Q701808 CONNECTING STUB 136.76
1Q701809 CONNECTING STUB 416.55
1Q701813 THERMAL PROTECTION 863.89
1Q702340 PRESSURE SWITCH 2,711.13
1Q702347 TUBE WTR, LH 2,954.32
1Q702357LA PIPE, WATER OUTLET 1,243.31
1Q702906 SHAFT 1,071.18
1Q702935 GASKET 17.73
1Q703235 CONNECTING STUB 250.19
1Q703965 SPACER 19.81
1Q703977 GASKET 46.31
1Q704413 TACHO-RELAY 3,387.55
1Q704419 ALARM TANK ASSEMBLY 1,718.00
1R340001LA RIGHT HAND EXHAUST MANIFOLD 5,144.74
1R340007LA LEFT HAND EXHAUST MANIFOLD 5,144.74
1R340574 INTERCOOLER 11,695.00
1R340741 SVALVE COVER 50.00
1R340742 TAPPET 234.23
1R340848LA DRIVE GEAR ASSEMBLY 3,452.00
1R341125LA TESTING AVV.PNEUM.SENZA 0.00
1R341220LA EXHAUST PIPE 125.00
1R341483 RIGHT HAND EXHAUST MANIFOLD 2,878.49
1R341484 LEFT HAND EXHAUST MANIFOLD 2,646.21
1R341689 SUPERCEEDED BY 1S347626LA 270.02
1R341739 EXHAUST GAS VALVE 436.46
1R341923LA DRAIN PIPE 345.95
1R341924LA DRAIN PIPE 530.27
1R342642LA TAPPETT BRACKET 1,405.00
1R342642LB TAPPET BRACKET 1,405.00
1R342642LC TAPPET BRACKET 2,556.00
1R342821 Connecting Stub 0.00
1R343180LC RH EXHAUST MANIFOLD 20,136.00
1R343181LC LEFT HAND EXHAUST MANIFOLD 20,136.00
1R343732 SUPPORT, FILTER OIL 1,817.82
1R344463 ELASTIC COUPLING 17,398.00
1R344580 Outlet Cover-LCS 0.00
1R344581 END COVER 845.08
1R344583 SUPPORT BRACKET PIPES 0.00

 
27



November 2025 Diesel Engine Parts List

1R344585 INTERCOOLER ELEMENT 12,749.00
1R344598 REFRIGERANT SUPPORT 0.00
1R344599 REFRIGERANT SUPPORT 0.00
1R344619LA PIPE 0.00
1R344620LA PIPE 0.00
1R344622LA SEA WATER PIPE 4,187.27
1R344623LA PIPE 3,852.00
1R344689 SHAFT 815.56
1R344691LA PUMP DRIVE COMPLETE 1708 7,082.00
1R344767LA RH THERMOSTATIC PIPE 674.80
1R344862LA FUEL PIPE 175.29
1R344933LA SEA WATER PUMP BREATHER TUBE 164.23
1R344940LA 45549 506.12
1R344943LA LH OIL PIPE OUT 366.81
1R345050 SUPPORT COLL. AIR COMB. DX 0.00
1R345051 SUPPORT COLL. AIR COMB. SX 193.89
1R345200 VIBRATION DAMPER TYPE MM13602 277.97
1R345201 ELASTIC MOUNTING 583.67
1R345322 FILTERS SUPPORT NAFTA 0.00
1R345507 BRACKET 141.46
1R345526 BRACKET TUBE AIR UNION 0.00
1R345531 COMPLETE AIR STARTER SS350GE06 22,335.56
1R345566 AIR INLET SLEEVE 610.49
1R345669 BRACKET 149.55
1R345699LA STOP replaced 1R350510LA 1,183.12
1R345700 COUPLING 0.00
1R345708LA BLOW-BY, ASSEMBLY 3,009.00
1R345765 EXHAUST BELLOWS 5,635.85
1R346120LA FUEL PIPE 273.36
1R346121LA FUEL PIPE 300.13
1R346380 UNION VALVE 1,032.36
1R346706 COOLER, FLUID, INDUSTRIAL 5,090.00
1R347298LA LOWER BRACKET FOR INJECTION PU 0.00
1R347299LA SUPPORT BRACKET PANEL 191.97
1R347539LA BREATHER AIR TUBE 0.00
1R347604LA PISTON TO OVERSPEED 472.98
1R347620LA FRONT COVER ASSY 6,887.78
1R347722LA SUPPORT BRACKET ASSY 0.00
1R347873LA AIR PIPE FROM RH TURBO 2,674.18
1R347874LA 1r347878 3,477.80
1R347878 FLAP FLANGE 1,173.75
1R347951 CAMSHAFT GEAR 2,521.50
1R348129 CENTAMAX COUPLING CM 8000 ELAS 18,793.50
1R348243LA RH OIL DELIVERY PIPE 323.44
1R348434 COVER 0.00
1R348512 INTAKE, VALVE 189.94
1R348631 PIPE 472.99
1R348632 PIPE 561.67
1R348657 LCS ALTERNATOR 343,467.53
1R348766LA FUEL PIPE 413.86
1R348786LA FUEL PIPE 260.84
1R348881 FLEXIBLE COUPLING 90,448.00
1R348882 COUPLING, ADAPTER RING 7,325.00
1R348890LA HOSE 287.39
1R348909 SEA WATER PUMP SUPPORT 987.70
1R348910 SEA WATER PUMP SUPPORT SPACER 853.80
1R348979 BLOCK KEEL COOLER 788.77
1R348987LA INJECTION PIPE 1ST CYLINDER 1,095.50
1R348988LA INJECTION PIPE 2ND CYLINDER 1,167.82
1R348989LA INJECTION PIPE 3RD CYLINDER 1,095.50
1R348990LA INJECTION PIPE 4TH CYLINDER 1,095.50
1R348991LA INJECTION PIPE 5TH CYLINDER 1,095.50
1R348992LA INJECTION PIPE 6TH CYLINDER 1,095.50
1R348993LA INJECTION PIPE 7TH CYLINDER 1,095.50
1R348995LA INJECTION PIPE 9TH CYLINDER 1,095.50
1R348996LA INJECTION PIPE 10TH CYLINDER 1,095.50
1R348997LA INJECTION PIPE 11TH CYLINDER 1,300.92

 
28



November 2025 Diesel Engine Parts List

1R348998LA INJECTION PIPE 12TH CYLINDER 1,095.50
1R349000LA WATER PIPE TO HEAT EXCHANGER 358.11
1R349005LA WATER PIPE 427.76
1R349061 EXHAUST SILENCER--LCS 65,006.61
1R349108 SUPPLY PIPE 0.00
1R349129LA Tube 145.40
1R349163 BRACKET TUBE OIL 0.00
1R349205 WATER MANIFOLD 1,058.99
1R349224LA OIL COOLER WATER PIPE 193.89
1R349297 BELT GUARD BRACKET 0.00
1R349322LA DRIVING WATER PUMP ASSY 4,354.00
1R349434 COVER 0.00
1R349435 COVER 0.00
1R349479 SEA WATER SEPARATOR 760.78
1R349621 DISTRIBUTOR, BODY 0.00
1R349866LA PNUEMATIC PIPING FITTING, ASSY 1,423.43
1R349870LA FILTER, ASSY 1,996.00
1R349871 FILTER, ELEMENT 846.33
1R349936LA INLET PIPE 164.67
1R349937LA FUEL PIPE 164.67
1R349956LA FUEL PIPE 158.33
1R349959 THRUST RING 809.68
1R350043LA AIR FILTER-MASTER DRAWING 8,236.91
1R350085 FUEL FILTER CARTRIDGE 118.54
1R350086LA UPPER RH COVERING - ASSY 4,146.17
1R350088LA UPPER LF COVERING ASSY 4,242.35
1R350090LA LOWER HEAT SHIELD ASSY RH 2,299.70
1R350092LA UPPER HEAT SHIELD ASSY RH 2,226.25
1R350094LA LOWER HEAT SHIELD ASSY LH 2,299.70
1R350096LA UPPER HEAT SHIELD ASSY LH 2,544.00
1R350230LA OIL DIPSTICK ASSEMBLY 105.80
1R350450 CYLINDER LINER V1312C2ME 846.71
1R350486 O-RING 0.00
1R350510LA MECHANICAL STOP 1,183.12
1R350620LA PIPE, FUEL OIL INLET 439.95
1R350621LA PIPE, FUEL OIL OUTLET 439.95
1R350926LA PIPE 0.00
1R351011LA COUPLING 8,592.00
1R351012LA COUPLING 6,489.58
1R351012LAR COUPLING- REFURBISHED 3,499.36
1R351089 USE: 1S351089 0.00
1R351094 EXCHANGER CAP 754.09
1R351107LA PIPE 3,852.00
1R351315LA VALVE ASSY 10,775.96
1R351455 DUPLEX FUEL FILTER 3,248.27
1R351730 Oil Pressure Regulating Valve 0.00
1R351776 Con-Rod Bushing 0.00
1R351776E00 CONNECTING ROD BUSHING 437.95
1R351800LA Connecting Rod Complete(superc 0.00
1R351907LA FUEL FEED-COMPLETE 5,088.00
1R352018LA OIL DIPSTICK 639.92
1R352103LA ASSEMBLY FUEL BLOCK 2,230.72
1R352152 GEARSHAFT, SPUR 1,338.95
1R352216LA FUEL PIPE INLET INJECTION PUMP 79.34
1R593605LA FRONT COVER 3,205.10
1R598923 COVER 1,526.37
1R605519 DRIVEN GEAR 450.00
1R605931 BRACKET 224.94
1R606457 FUEL FILETERS SUPPORT ASSY 173.61
1R607137 FUEL PUMP MOUNTING FLANGE 1,549.90
1R608512 PREHEATER, OIL Replace w/ 00H1 365.85
1R608893 AIR CARTRIDGE 1,245.84
1R609077 INJECTOR COVER 24.44
1R609479 GEAR 2,963.61
1R609544LA AIR STARTING ASSY 11,227.00
1R609964LA WATER PUMP AY 6,303.00
1R609964LAR PUMP, FRESH WATER, REFURBISHED 3,200.00

 
29



November 2025 Diesel Engine Parts List

1R610398 STARTER MOTOR 10,122.26
1R610957LA COUPLING- SUPERSEDED by 1R3510 0.00
1R610958LA Superceeded by 1R351012LA 0.00
1R612192 GOVERNOR DRIVE GEAR 1,773.68
1R612327 ENGINE BRACKET 921.95
1R612473 WATER INLET MANIFOLD 1,075.85
1R700298 COVER 0.00
1R700475 COOLING ELEMENT 4,576.00
1R701322LA GOVERNOR SUPPORT 2,535.32
1R701822 CAM FOLLOWER 1,083.34
1R701873 SPACER 293.87
1R702907 PUMP DRIVE ASSEMBLY 4,843.00
1R703238LA CON ROD ASSEMBLY 3,239.57
1R704450 BEARWARD RADIATOR (55691C) 0.00
1R705407 MOTOR, PNEUMATIC STARTING 13,440.03
1REBAT362017 HEATER 684.69
1S340857 TURBOCHARGER SLEEVE (SUPERCEDE 0.00
1S340858 SHEATH LEFT (USE PN 1P349591) 0.00
1S340950LA TAPPET BRACKET 2,438.66
1S341703 CYLINDER LINER 3,013.94
1S341953LA OIL FILTER HOUSING 1,176.72
1S342402 BREATHER DEVICE 624.46
1S342910 Oil Pump Cover 0.00
1S344586LA INTERCOOLER COMPLETE RH-SIDE 19,367.87
1S344586LB INTERCOOLER LH 1708 19,367.87
1S345241 CRANKSHAFT ASSY 32,970.00
1S345703LA BREATHER PIPE 0.00
1S345704LA BREATHER PIPE W/OIL FILL 0.00
1S346181 MAIN BEARING 908.33
1S346189 ECR. THREE-WAY FLANGED 1,192.34
1S346192 CENTRAL BEARING 1,027.27
1S346301 GOVERNOR ACTUATOR STG2040DP w/ 10,767.00
1S346301KIT ACTUATOR INSTALLATION GASKETS 0.00
1S346301R REFURBISHED USCG ACTUATOR 5,886.70
1S346450LA L/O PUMP ASSY 2,936.77
1S346826 1 18,021.00
1S347597 GASKET, CYLINDER HEAD 530.85
1S347611LA TUBE COOLING OIL PISTONS 0.00
1S347626LA GASKET, CYLINDER HEAD 250.12
1S347811LA OIL DELIVERY PIPE LH 955.36
1S347812LA OIL DELIVERY PIPE RH 955.36
1S347814LA OIL DRAIN PIPE RH 1,010.73
1S348310LA FUEL/WATER SEPARATOR FLT ASSY 2,087.00
1S348419 AIR FILTER SUPPORT 0.00
1S348593 FILTER, SELF CLEANING 79,984.00
1S348635LA PIPE 1,052.21
1S348725LA PIPE 466.62
1S348820 ANTISHOCK REAR MOTOR SUPPORT 0.00
1S348908 PRODUCTION PN USE PN 1T343032L 0.00
1S348984 AIR FILTER SUPPORT 2,116.00
1S348985LA ALTERNATOR ASSEMBLY 0.00
1S349036 FLUE OF INTERFACE 3,164.80
1S349138 STAFF TUBE H2O OUTPUT OIL COOL 0.00
1S349161LA OIL OUTLET TUBE 325.18
1S349295 SEA WATER PUMP BELT GUARD 0.00
1S349517 SHIELD, LUBEOIL 2,190.20
1S349753 MANIFOLD 0.00
1S349756 MANIFOLD 0.00
1S351089 COUNTER 1,356.00
1S351887LAE00 OIL SUMP V1312 HPCR 8,302.40
1S351902 RH ANITSHOCK ENGINE MOUNTING 0.00
1S351903 LH ANTISHOCK ENGINE MOUNT 0.00
1S604385LA PIPE 390.05
1S604439LA EXHAUST PIPE 100.00
1S605994 DIPSTICK TUBE 24.78
1S608640 LINER, CYLINDER V1712T3TE1860 2,428.00
1S609030 STARTER, ELECTRIC 0.00

 
30



November 2025 Diesel Engine Parts List

1S609076 ROCKER ARM COVER 111.51
1S609260 EXCHANGER COVER 2,299.50
1S609325 TUBE NEST 10,377.00
1S609435 COVER HOUSING 886.57
1S610871 FLYWHEEL (ONLY SOLD AS ASSY 1Q 0.00
1S611647 SCAVENGE AIR COOLER 13,263.00
1S611797LA EXHAUST GAS STUB PIPE 2,633.65
1S612474LA LH WATER DELIVERY PIPE 170.00
1S612475LA RH WATER DELIVERY PIPE 170.00
1S701326LA GOVERNOR SUPPORT ASSY 1708 17,152.00
1S703964 FRONT COVER 882.75
1T340565LA INJECTION PIPE KIT 19,003.00
1T340567 THERMOSTAT HOUSING 250.00
1T340723LA THERMOSTAT HOUSING 1,795.00
1T340792LA INTERCOOLER AY RH 20,547.00
1T340792LAR INTERCOOLER AY RH 16,222.00
1T340793LA INTERCOOLER ASSEMBLY LH 19,947.00
1T340793LAR INTERCOOLER ASSEMBLY LH 15,748.00
1T340794 INTAKE MANIFOLD 600.00
1T340795 INTAKE MANIFOLD 450.00
1T340796 ELEMENT MOTA 3,500.00
1T340922 CAMSHAFT 4,816.00
1T341123 EXCHANGER, WATER 1708 7,736.45
1T341206 REAR HOUSING 2,825.72
1T341258A WATER COOLER BODY 4,389.00
1T341548LA TURBO KKK K36.5-4667 OOAKB 13. 0.00
1T341584LA TURBO CHARGER 19,430.00
1T341584LAR BORG WARNER TURBO REFURBISHED 0.00
1T341588 TURBOCHARGER K36.5 4667 00 AKB 19,607.00
1T341948 HOUSING 1,263.60
1T343032 USE 1T343032LA 0.00
1T343032LA SEA WATER PUMP TS65/1515VS1 13,753.00
1T343032LAR S/W PUMP REPAIR KITS 0.00
1T343047LA EXCHANGER ASSY 8,203.66
1T343048LA FILTER/OIL WATER HEAT EXCHANGE 0.00
1T343549 INJECTION PUMP CG 32,037.00
1T343549R INJECTION PUMP CG REFURBISHED 19,222.00
1T345019 GASKET(Superceeded by 00B19500 0.00
1T345431 OIL SUMP 5,314.06
1T345491 INTAKE AIR CONVEYOR 320.00
1T345727LA OIL DIPSTICK TUBE ASSY 663.40
1T347016A CAMSHAFT 0.00
1T347389 CAMSHAFT 5,994.00
1T347568LA CRANKCASE 0.00
1T347569LA 1708 CRANKCASE 169,195.28
1T347711 COND. WATER ENGINE INGE. PUMP 2,261.26
1T347914LA INJECTION PIPE SET 13,858.17
1T34808081 Crankcase V1312 4V HPCR 0.00
1T348701 REAR BELL 19,372.56
1T348708LA CYLINDER HEAD COMPLETE ASSY 11,536.00
1T348708LA A CYLINDER HEAD WITH ABS TEST 13,003.00
1T348708LA L CYLINDER HEAD COMPLETE ABS TES 10,628.00
1T348708LAR CYL HEAD ASSY OVERHAULED 7,802.00
1T348708LAR(LR) CYLINDER HEAD, REF, LLOYD'S CE 12,150.00
1T348877 LCS SUBBASE 45,072.28
1T348918LA EXPANSION TANK 6,052.00
1T349171 COOLER HOUSING 1,639.16
1T349199LA REPLACED BY 1Z599187LA (LCN-8V 15,903.54
1T349432LA INTAKE MANIFOLD ASSY 0.00
1T349440LA CYLINDER HEAD ASSEMBLY 11,059.40
1T349440LAR CYLINDER HEAD REFURBISHED 7,802.00
1T349620LA PNEUMATIC OVERSPEED DEVICE 13,399.00
1T350410 TURBOCHARGER SLEEVE (SUPERCEDE 1,534.44
1T351090LA EXCHANGER, WATER 22,816.00
1T351718LA DUPLEX OIL PUMP COMPLETE 31,626.00
1T351888 MUST BUY 1S351887LAE00, NOT SO 0.00
1T351985 C.R. INJECTION PUMP BOSCH CP 9 38,790.00

 
31



November 2025 Diesel Engine Parts List

1T351987LA THERMOSTATIC VALVES ASSEMBLY 7,020.05
1T351988LA HEAT EXCHANGER 49,478.00
1T352094LAMOD FUEL ASSY MODIFICATION USCG 1,446.67
1T605865A EXHAUST MANIFOLD 3,084.11
1T605894A EXHAUST MANIFOLD 5,112.36
1T605955A EXHAUST MANIFOLD 5,112.36
1T609350A EXHAUST MANIFOLD 3,084.11
1T700242 PLATE 5,217.00
1T701119 WATER COOLER RH SUPPORT 1,994.72
1T703250LA COOLING WATER PUMP 9,377.16
1T703966 TUBE NEST 3,250.00
1T704438LA SHEATHED FUEL PIPE ASSEMBLY 18,436.00
1Z351718LA DUPLEX OIL PUMP COMPLETE--LCS- 11,029.91
1Z593987 FLEXIBLE SUSPENSION 1,875.00
1Z593988 SUSPENSION PROTECTION 124.10
1Z595692 RADIATOR, COMPLETE 167,994.03
1Z596053LA EXHAUST GAS SILENCER SM25 DN35 13,693.83
1Z597615 SPACER 211.58
1Z597616 BUSHING 765.63
1Z597618 PIN 782.51
1Z597619 VALVE SEAT INSERT (30 DEGREE) 174.72
1Z598063 RELAY, TACHOMETER 4,176.07
1Z599132 SUB ASSY REAR DOOR 1,004.21
1Z599134 FUEL SUPPLY PUMP 1,245.71
1Z599135 INJECTOR TIP (NON-DEPERMED) 214.31
1Z599137 GASKET 90.19
1Z599149LA FUEL FEED PUMP COMPLETE 7,277.30
1Z599149LAR FUEL FEED PUMP REFURBISHED 4,366.38
1Z599152 SPRING 97.38
1Z599154LA FUEL FEED PUMP ASSY 6,344.73
1Z599155 DIVERTER VALVE 855.54
1Z599156 MEMBRANE, PUMP (USE PN 1Z59915 0.00
1Z599156LA DIAPHRAGM 559.93
1Z599160 Cover 806.98
1Z599161 SPRING 106.69
1Z599162 BUTTON 90.97
1Z599163 Protection Valve 203.03
1Z599164 VALVE 269.41
1Z599165 GASKET 19.41
1Z599176LA DUPLEX OIL PUMP COMPLETE ASSEM 18,432.00
1Z599187LA OIL COOLER COMPLETE 1708 15,903.53
1Z599191LA DUPLEX OIL PUMP COMPLETE 6V 30,806.00
1Z603371 SCREW 40.00
1Z603758 STUD, SPECIAL 77.07
1Z603759 STUD, SPECIAL 36.67
1Z603779LB GALLERY COOLED PISTON 5,063.00
1Z603781LA PISTON COOLING NOZZLE 1,159.95
1Z604095 BEVEL PINION (use 1Z604142LA) 0.00
1Z604142LA CONICAL GEARS 3,223.92
1Z604169 GAUGE, BEVEL GEAR 1,965.00
1Z604343 LOCKING PLATE 126.07
1Z604987 RIM, STARTER RING GEAR 4,781.97
1Z605033 INJECTION PUMP 101,204.00
1Z605033R INJECTION PUMP (REFURBISHED) 12,000.00
1Z605077LA BARRING DEVICE ASSY 21,229.00
1Z605091 FLANGE 419.07
1Z605094 REAR BELL COVER 0.00
1Z605227 GASKET 63.34
1Z605228 GASKET 25.44
1Z605229 GASKET 56.39
1Z605284 TIMING INDICATOR 183.98
1Z605285 TIMING COVER INDICATOR 0.00
1Z605324 LOCK PLATE 100.86
1Z605540 CONNECTING PLATE 0.00
1Z605564LA OIL DELIVERY PIPE 424.30
1Z605584LA TUBE, OIL 657.92
1Z605672 Stub Connector 15.65

 
32



November 2025 Diesel Engine Parts List

1Z605680 MAIN BEARINGS, RILLENLAGER 1,085.08
1Z605710 FUEL FILTER 33.67
1Z605763 NIPPLE 52.16
1Z605791 CERAMIC PISTON RING (TOP RING) 511.24
2-334-N70 BUN-N-O-RING 0.00
20-0500612 WASHER 21X3 0.00
2000 LID GASKET, 10 LITER 30 MICRON 14.02
2000/18UMK FUEL WATER SEPARATOR 2,798.42
200058F91 VALVE, BALL 1" GAS 146.07
200098-3 RED GAGE OIL 101.73
2005A 17x22x1 Copper Washer D3090305 8.69
201005 ADAPTER 78.98
2010A GASKET replaced by 2005A 0.13
201541 TOOLS FOR INJECTOR CLEAN 1,384.82
2018A O-RING 2-245  938284841U01 6.95
2020100422 Thermometer, System Monitoring 1,004.31
2021-16-16S ADAPTER, 1" MALE PIPE X 1" MAL 0.00
2024-16-16S ADAPTER ELBOW 1" MALE PIPE X M 0.00
2024-24-24S ADAPTER ELBOW 1.5" MALE PIPE X 0.00
2024-8-12S 1/2M PIPE X 3/4 M JIC 90 DEG A 10.76
202656F01 UNION M14X1.5 - G1/2" 26.00
202762F01 UNION 9.39
202872F01 GASKET 13.45
202980F01 FLYWEIGHT 728.86
204286F01 PRESSURE TRANSMITTER BLAK 410.60
204657F01 GROMMET 16.44
204658F01 CLAMP 5.80
204670F01 FLUID PASSAGE BOLT 24.31
204756F01 UNION 60.10
204875F01 PLUG 1/8 GAS 0.00
204876F91 COCK SHUTOFF MALE ENDS 494.99
206199F01 RING,SEAL 87.03
206226F01 HOSE FLEX 423.95
206265F01 GASKET 5.05
206441F92 THERMOSTATIC VALVE 5,505.00
207738F01 CARRY RUBBER UNION 46.33
207743F91 TUBE FLEX 7/8" - 14 JIC 206.45
207851F01 NIPPLE, TUBE 64.82
208028F91 FILTER ELEMENT 1,036.00
2081-8-4S ADAPTOR (GUAGE) 1/2" NPT TO 1/ 0.00
2082-8S PLUG 1/2" NPT 0.00
2083-16-16S ADAPTER NIPPLE, HEX NIPPLE 1 M 0.00
2083-24-24S 1.5" MNPT X 1.5" ADAPTER NIPPL 0.00
209439F91 EXHAUST GAS BELLOW 3,692.00
209578F91 FLEXIBLE HOSE 1,043.00
209578F91M FLEXIBLE HOSE W/ CERT 1,145.58
209594 PLUG 18X1.5-27NPTF 0.00
209803F91 HOSE 2,225.79
209959F91 FLEXIBLE PIPE 780.67
20AG-X4G-PJ100 AIR REGULATING VALVE 521.67
20MM PIPE CLAMP 20MM OD PIPE CLAMP 236.79
210249F91 AIR FLEX,PIPE 1,580.26
210319F91 VALVE 2,627.23
2115-353 PIN, SPLIT (GILKES) 1.04
2115-375 SPLIT PIN 3.61
21395701 SOCKET HEAD M6-1.0 12.9 1.30
213970F91 FLEXIBLE HOSE 2,090.43
215994F91 TUBE FL 1.1/4G X 11FIL 558.51
216257F91 AIR TUBE 155.98
216258F91 AIR TUBE 203.98
216259F91 AIR TUBE 139.39
216260F91 AIR TUBE 52.71
216261F91 AIR TUBE 52.71
217.25 3 0.00
217.500 FUSE CARTRIDGE, 0.5A QB 0.86
217001 FUSE CARTRIDGE, 1A QB 2.63
21700507 PROFIBUS CONNECTOR 164.70

 
33



November 2025 Diesel Engine Parts List

2170051218 SEE NOTES FOR 1Z599149LA-LCS 3,269.68
2170051219 OIL PUMP ASSEMBLY (USE 1Z59917 0.00
2173.15 FUSE CARTRIDGE, 3.15A QB 1.12
2175 FUSE CARTRIDGE, 5A, QB 1.40
2175.00 FUSE CARTRIDGE, 5A QB 1.40
218-611/281-541 FUSE CARRIER 35.98
218.010 FUSE CARTRIDGE, 10A QB 2.41
2198082 21 4.30
223642P01 PIN 78.36
223653F01 SLEEVE INSULATING 44.04
223655F01 INSULATING WASHER (FOR M20 X 7 55.58
223657F01 INSULATING GASKET 308.35
223715F91 TUBE, WTR TO PRE-HTG TANK ASSY 691.67
223803F93 GENERATOR SET AIR COOLER AY 187,428.00
223806F91 VZA/R/AV/1000/4.6 RESILIENT TY 10,941.00
224037F91 BARRING TOOL 1,659.00
224150F01 HALF FLANGE, 1-1/2 INCH 139.79
224151F01 O-RING FOR FLANGE 2.75
224246F01 224252F91 35.92
224270F01 (CONNECTION) STUB DIA 72 700.00
224271F01 CLAMP, GROUNDING 47.82
224279F01 VITE M12X45 UNI 5737 10.9 157.18
224288F01 Nut, Plain, Hex 20.58
224322F01 GASKET 11.99
224450F91 FLEX PIPE 429.95
224946F01 GASKET 11.74
224950F01 AXIAL RUBR ELE FOR MT VZA-R-AV 3,066.67
224951F01 RAD RUBR ELEM FOR MT VZA-R-AV1 2,566.67
22863064 22 0.62
22881362 STUD (GILKES) 91.84
22887711 NUT, SLOTTED (GILKES) 33.96
22887713 NUT, SLOTTED M24 X 2.5 334.25
232-69-01 M24 LOCKNUT 56.33
234MB-100 STANDARD FOR MICROMETER 68.77
234MB-150 STANDARD FOR MICROMETER 150 86.94
240 201 8 PIN WIRING HARNESS GAUGES US 30.00
240-904 ADAPTOR KIT, METRIC 21.86
2410210010 ORING, INJECTION PUMP 15.30
2410210051 INJECTOR O-RING 23.48
2410210059 ORING 29.57
2411015056 GASKET SEAL 75.25
2412706 24131201024 0.98
2414-466 OIL SEAL 50X80X8 112.54
2414469 SEAL, LIP (GILKES) 43.99
2416-455 O RING (GILKES) 10.60
2417413006 POPPET VALVE (PC NO 200 BOSCH 185.48
2417413033 VALVE RETURN SCREW 130.30
2418-962 SEAL, MECHANICAL (GILKES) 192.20
2420210035 ORING, 116 VITON 1.04
2430-136-085 SPACER W/PINS 24.80
2430-410-003 PIN, TOP INJECTOR 5.40
2430100525 SHIM .80MM 1.97
2430100527 SHIM .84MM 1.97
2430100530 SHIM .90MM 1.97
2430100532 SHIM .94MM 4.73
2447010038 HAND PRIMER, INJECTION PUMP 27.80
24701HA004 STBD PTO Pump Suction Flexible 0.00
24701HA036 STBD EM Load Sensing In Flexib 0.00
2487106 V-Clamp 60.38
24914 AUT. BREAKER C60H 2P 2A(SUPERC 468.94
24916 AUT. BREAKER C60H 2P 4A (USE P 337.46
24917 USE PN 912260, AUT. BREAKER C6 0.00
2511120/1M DIN RAIL; PERFORATED STEEL; ZI 6.83
2531000 RITTAL ENCLOSURE KEY (CAST ZIN 44.16
25504 C120/ID/CIRCUIT BREAKER 24V MX 410.89
2560107S04 Pressure Gage/Pressure Transdu 0.00
2576021 LUBRICATORS (GILKES) 12.39

 
34



November 2025 Diesel Engine Parts List

2580-16 HYDRAULIC HOSE 46.57
259-05-22021 EXHAUST GASKET 1,775.00
2594-4411-10 FITTING, SS 290.46
2594-4411-8 FITTING, STAINLESS STEEL 88.63
26201E0012 Auxiliary Lube Oil Pump, Black 0.00
26288010L1 Label Plate, 20 Ga. CRES 316, 0.00
2641261 BEARING (GILKES) 356.21
26800001390R PROPORTIONAL VALVE 2,737.50
26925 AUXILLARY CONTACT 113.02
271116425 RECTIFIER BRIDGE 299.96
2794482 1A DIODE TERMINAL BOARD 17.33
2807-10 5/8" HOSE, STEEL BRAIDED 31.00
2807-12 HOSE 35.05
2807-16 SS TEFLON HOSE 28.50
2807-5 SS/TEFLON HOSE 14.23
2807-6 SS/TEFLON HOSE 15.17
281-611/281-541 FUSE CARRIER 35.98
2810939 POWER SUPPLY 1,182.00
2814508 GALVANIC INSULATION 680.76
2814605 PROGRAMMABLE FREQUENCY TRANSMI 504.91
284617-1 154 PIN HEADER 15.84
284742-1 60 PIN CONNECTOR 14.57
284743-1 94 PIN CONNECTOR 20.88
288-312 RELAY MODULE, 2 C/O-LCS 339.46
2891589 CAT 6 CABLE 77.31
2910000301300 VDO RETROFIT HARNESS-VDO INSTR 47.88
2910000484200 VDO RETROFIT HARNESS-VDO INSTR 15.65
2911201701 BOLT (BOSCH #) 6.96
2911222700 BOLT (BOSCH PART) 11.99
2915022007 HEX NUT (BOSCH #) 7.64
2916699091 SPRING WASHER 2.37
2916710603 COPPER WASHER 1.48
2916710610 COPPER WASHER 1.72
2916710611 WASHER, COPPER 2.16
2916710613 WASHER (BOSCH PART) 2.14
2946 #10 STAINLESS WASHER 18-8 0.24
2966171 PLC-RSC RELAY MODULES, SPDT, 6 27.37
2AMP690V FUSE 29.95
2K57620010-C MEMBRANE ASSEMBLY 7,337.73
2L+2R 24VCC RELAY 232.91
2SITA134.1 Plug +Anode+Gasket-Heat Exchan 83.92
2X3011AR0001 ELEMENT, V3011S, 155/155A/160 0.00
2Z1 ANODE, 25MM x 75MM x 150 671.21
30005773 FINISHED GOOD 0.00
3000608 SURGE SUPRESSION TERMINAL BLOC 116.87
30017PL1 DEAD FRONT BORDER PLATE 0.00
30017PL2 DEAD FRONT CUTOUT PLATE 0.00
3003347 TERMINAL BLOCK FEED THRU SCREW 3.15
3003353 CROSSBOAW INTERFACE PWB ASSEMB 165.20
3003923 GROUND TERMINATION BLOCK 25.26
3003946 RATE SENSOR ASSEMBLY 1,074.48
30044091-15 GAUGE 0-100 C, 3" FACE 1-5/8" 0.00
3004524 UK-6 N GRAY IEC SCREW CLAMP TE 4.46
3004709-003 ROD END SPHERICAL BEARING 1,500.00
3004709-005 2.0" SPHERICAL BEARING-RC 876.67
3004998-006 DISPLAY UNIT, SERVO ECU ASSY 2,491.20
3005180-002 11KW INTERCEPTOR HPU 129,973.49
3005347-002 SERVO VALVE ELECTRICAL CONNECT 233.42
3005347-060 CABLE, ASSY, SERVO VALVE, 6.0M 1,526.11
3005374 FIBER OPTIC CONVERTER MODULE-L 2,194.20
3005434-004 SPACER 575.93
3005434-006 PUSHROD SPACER WASHER 795.27
3005434-007 HINGE SEAL PLATE BUSHING 559.64
3005434-008 BLADE PUSHROD BOSS BUSHING 305.56
3005434-009 HINGE BLADE BUSHING 441.83
3005434-010 HINGE THRUST WASHER 147.29
3005434-011 ACTUATOR MOUNTING PIN 4,035.04

 
35



November 2025 Diesel Engine Parts List

3005434-014 SPACER WASHER 206.20
3005434-015 BEARING 248.67
3005485 MOUNTING, INTERCEPTOR ACTUATOR 8,764.74
3005498-001 INTERNAL CABLE ASSEMBLY-RC 202.64
3005498-002 INTERNAL CABLE ASSEMBLY-RC 188.22
3005498-003 INTERNAL CABLE ASSEMBLY-RC 170.94
3005498-004 INTERNAL CABLE ASSEMBLY-RC 116.92
3005498-005 INTERNAL CABLE ASSY-RC 149.12
3005498-006 INTERNAL CABLE ASSY-RC 197.52
3005512-003 STBD INTERCEPTOR SERVO JUNCTIO 36,221.84
3005512-004 BOX, JUNCTION, INTERCEPTOR SER 36,221.84
3005512-38 STOW LAMP 50.28
3005519-1 INTERCEPTOR HPU CONTROLLER, DO 2,072.72
3005525 MAIN ECM INTERFACE BOARD(SUPER 3,281.74
3005528 SERVO ECM INTERFACE PWB 2,578.33
30055498-001 INTERNAL CABLE ASSEMBLY 103.55
3005654-002 MAIN SYSTEM DISPLAY UNIT 14,735.25
3005654-003 RCS SYSTEM DISPLAY 15,031.99
3005676 MOTHERBOARD 2,505.93
3005767 PC104 CORE CONTROLLER MOTHERBO 4,594.68
3005768 CANBUS MODULE-LCS 1,575.74
3005769 PROFIBUS MODULE 4,623.48
3005770 DIGITAL INPUT/OUTPUT MODULE-LC 2,306.19
3005771 ACCELEROMETER ASSY, TRIAXIAL 2,004.33
3005772 CLINOMETER W/PIGTAIL, ANALOG-R 1,151.33
3005773 DC:DC CONVERTER ASSY, 2-Output 483.33
3005773-005 DC-DC CONVERTER, 24V IN, TRIPL 1,505.04
3005774 LINE FILTER WITH SURGE PROTECT 498.18
3005904-008 COTTER PIN 15.43
3005904-028 COTTER PIN 15.43
3005904-21 ANODE, 1" X 4" DIA 211.19
3005914 MIO INTERFACE PWB ASSY 5,941.97
3005945-007 DISPLAY UNIT, 2600, LCS-LCS 3,781.75
3007066-002 ANODE, 1" X 3" DIA 40.33
3007066-003 ANODE, 1" X 4" DIA 61.20
3007066-004 ANODE, 12" X 6" X 1.25" 182.94
3022218 BRACKET, END; 57 MM; 9.5 MM; G 1.30
30248 USE PN 9202-15 0.00
3031364 TERMINAL BLOCK, 800V, 32A 2.31
30367 DRAIN VALVE 31.96
30408 BLEED SCREW (SUPERCEDED BY 911 5.21
3040A MPU 172.17
3042719 TERMINAL BLOCKS SPRING-CAGE 0.00
30476 VALVE, LINEAR DIRECT 668.86
30491 2000/10U VALVE HANDLE 43.04
30492 HANDLE SEPAR, LARGE 0.00
30519001L1 SIZE: G (See Sheet 3) 0.00
30519001L2 SIZE: B (See Sheet 3) 0.00
30519001L3 SIZE: G (See Sheet 3) 0.00
30519001L4 SIZE: B (See Sheet 3) 0.00
30519001L5 SIZE: B (See Sheet 3) 0.00
30553 LID SWK2000/10 30.00
30553WT WHITE LID, TAPPED 64.34
30556 LID GASKET (OBSOLETE SEE NOTE) 0.00
30558 GASKET,BLEED SCREW 2.20
30572 LID SWK2000/18 76.75
30572W WHITE COVERS, UNTAPPED 98.86
30576 GASKET, BOWL 11.30
30650-1 VACUUM GAGE 155.00
30652 COMPOUND VACUUM GAUGE 109.90
306765 O-RING #251 129.8 X 3.53 N70MS 15.88
30942F01 VALVE, BY-PASS 148.32
30982K METAL BOWL W/ WATER CONTACTS, 104.33
3100-198-001 GASKET WASHER KIT 2,200.76
3100198005 CLUTCH KIT 0.00
3100198007 BEARING KIT 0.00
3100198009 GASKET KIT 0.00

 
36



November 2025 Diesel Engine Parts List

310024F01 BRACKET 55.17
310037F01 BOLT 48.93
310062F01 SCREW 34.65
310066F01 BUSHING 10.29
310084F01 CENTER BUSH 16.97
310085F01 CYL HEAD CENTERING BUSH 14.52
310093F01 GASKET 5.65
310115F01 VALVE, CONTROL 223.27
310118F01 SPRING 11.06
310120F91 VALVE 84.74
310168F01 BUSHING, CAMSHAFT 270.62
310169F01 BUSHING, CAMSHAFT 79.08
310177F01 BUSHING 157.70
310184F91 HOUSING-ASSEMBLY 441.38
310236F01 OIL SEAL SLEEVE 1,158.11
310258F01 BUSHING 440.25
310291F01 RING 226.72
310343F01 RING 302.57
310497F01 SLEEVE, AIR 290.58
310523F01 PULLEY, TOOTHED 1,535.22
310650F01 CAMSHAFT, ENGINE 11,005.00
310651F01 CAMSHAFT, ENGINE 11,005.00
310730F01 GASKET 16.35
310765F01 PISTON RING Non-Depermed 175.35
310767F01 PIN, PISTON 577.31
310844F91 PUSH ROD-LCS( USE P/N: 00L1020 188.94
310899F01 SEAT, VALVE SPRING LOWER 29.61
310900F01 SPRING SEAT UPPER 31.31
310953F91 NOZZLE ASSEMBLY (SUPERCEDED BY 0.00
310957F91 Piston Cooling Oil Nozzle 0.00
310965F01 LOCKING PLATE 4.64
310971F01 SHEATH OIL MAN. 40.09
310985F01 HOUSING, OIL VALVE 67.09
310995F91 OIL ELBOW-ASSEMBLY 58.85
310999F01 OIL DRAIN TUBE 127.24
311002F01 SHEATH 61.93
311025F01 PLUG FOR CYLINDER BLOCK 5.65
311042F01 PISTON PIN 129.17
311064F01 GASKET, COVER 15.17
311066F91 PUSH ROD 105.81
311070F01 PLATE 54.14
311075F91 BRACKET 820.70
311085F01 CUPPED PLUG SHALLOW 50MM x 9MM 9.01
311169F01 GASKET 4.15
311262F01 CAMSHAFT, RIGHT HAND 17,798.00
311263F01 CAMSHAFT, LEFT HAND 16,666.00
311265F93 8V Engine Crankcase ID36SS8V-A 275,824.00
311353F91 BRACKET 0.00
311354F91 BRACKET 0.00
311395F01 First Main Bearing Cap 0.00
311396F01 Thrust Face Main B. Cap 0.00
311418F01 SUPERSEDED BY 00B19400 28.26
311427F91 CONN, ROD, COMP 5,779.91
311435F91 COVER ASSEMBLY 141.24
311436F91 COVER ASSEMBLY 153.01
311447F01 EXHAUST, VALVE 180.84
311448F01 BOLT 17.38
311485F91 PLATE 750.00
311492F91 COVER 1,471.25
311580F01 SPRING VALVE (SUPERCEDED) 0.00
311633F91 OIL DELIVERY TUBE 516.46
311634F91 OIL DELIVERY TUBE 119.99
311635F91 DELIVERY OIL PIPE 150.41
311941F91 RH1-LH4 INJ TUBE 861.61
311942F91 RH2-LH3 INJ. TUBE 861.61
311943F91 RH3-LH2 INJ. TUBE 861.61
311973F91 FLANGE 163.46

 
37



November 2025 Diesel Engine Parts List

311982F91 TUBE, WATER 244.68
311998F91 TUBE, BEVEL GEAR LUBE OIL 1ST 274.37
312013F91 TUBE, OIL DRAIN FROM OVSPD DEV 208.33
312014F91 TUBE, OIL DRAIN OVSPD DEV-2ND 208.33
312054F01 BEARING, ROLLER, NEEDLE 448.43
312057F01 SHIM 56.40
312058F01 SHIM 59.85
312100F01 CAP, SPRING 26.43
312101F01 WASHER, SPRING SEAT 16.24
312310F01 PISTON 2,339.68
312366F01 STUB 356.17
312376F91 GEAR ASSY, DOUBLE DRIVING 7,254.69
312377F01 SPACER 387.78
312378F01 PIN DBL GEAR 885.84
312481F01 AUXILIARY DRIVE GASKET 13.04
312602F01 NIPPLE, TUBE 145.20
312729F01 GASKET, COOLER BODY TO PLATE 77.65
312732F01 PIPE 1,434.59
312733F91 OIL COOLER HOUSING 6,018.00
312738F01 RH CAMSHAFT 10,340.63
312739F01 LH CAMSHAFT 10,340.63
312749F01 VALVE GUIDE 303.57
312756F91 THERMOSTAT (TEMP RANGE 74-82) 1,650.69
312758F01 GASKET (SUPERSEDED BY 1Q352125 56.69
312834F01 STUD 165.28
312840F91 TUBE, FUEL DRAIN 73.04
312841F91 FUEL DRAIN TUBE 88.68
312842F01 FLUID, PASSAGE BOLT 24.46
312843F91 TURBOCHARGER SCHWITZER 14,174.00
312843F91R Turbocharger (Refurbished) 7,872.00
312848F91 TUBE END 68.86
312894F91 INJECTION PUMP TUBE 89.00
312895F91 TUBE, INJ PUMP OIL DISCH-SEC 2 267.15
312925P02 SPRING 60.98
312991F91 SHIMS 441.24
312994F91 SHIM SET 368.14
313044F01 SPECIAL SCREW 58.00
313045F91 REGULATOR VALVE ASSY 2,125.72
313066F91 WATER MANIFOLD ASSY 3,565.00
313067F91 WATER MANIFOLD ASSY 2,633.00
313078F91 CYLINDER FUEL TUBE 262.92
313079F91 CYLINDER FUEL TUBE 262.92
313113F01 SPACER 10.00
313141F01 SECTION 56.52
313300F91 L. WATER TRUNK 483.72
313301F91 R. WATER TRUNK 483.72
313323F91 FUEL DRAIN PIPE 331.86
313325F91 FUEL TUBE 162.95
313509F91 BRACKET 47.33
313590F02 Engine Flywheel 0.00
313596F01 OIL PUMP INTERMEDIATE COVER 408.07
313601F01 OIL PUMP COVER 258.23
313603F01 Rear Main Bearing Cap 0.00
313614F01 SUPPORT 156.07
313617F01 CAP LATERAL SCREW-BOLT 58.42
313618F91 OIL PUMP BODY COMPLETE 708.55
313621F01 SLEEVE 46.70
313629F01 GEAR 400.00
313630F01 INJECTION PUMP DRIVE GEAR 624.00
313632F01 OIL PUMP DRIVE GEAR 318.00
313635F01 COVER OIL WATER HEATER 274.71
313636F01 GASKET FOR OIL/WATER HEAD 94.39
313652F91 PS300 INJECTION PUMP OIL 234.31
313679F01 GASKET BETWEEN CRANKCASE (SUPE 25.00
313686F91 OIL SUCTION PIPE FROM SUC 192.32
313694F91 UPPER BRACKET FOR OIL SUC 49.50
313705F01 CLIP FOR OIL SUCTION PIPE 33.06

 
38



November 2025 Diesel Engine Parts List

313708F01 SUPPORT 0.00
3141-603 DRIVE END HALF BODY (GILKES) 449.56
314839 ZINC ANODE 46.95
31483900 ANODE ELECTROLITIC SUPERCEEDED 0.00
315013F91 VENT PLUG 19.96
315090F01 ROCKER ARM GUARD 10.75
315101F01 SEAT, INTAKE, VALVE 70.94
315101F01-02 INLET VALVE SEAT, STD SIZE 19.58
315101F01-02-1 INLET VALVE SEAT 0.100mm OVERS 19.92
315101F01-02-2 INLET VALVE SEAT 0.200mm OVERS 20.27
315102F01 SEAT, EXHAUST, VALVE 70.94
315102F01-03 EXHAUST VALVE SEAT STD SIZE 18.58
315102F01-03-1 EXHAUST VALVE SEAT 0.100mm OVE 18.93
315102F01-03-2 EXHAUST VALVE SEAT 0.200mm OVE 19.28
315174F01 OIL HEATER GASKET 33.16
315201F01 WASHER 18.13
315240F02 COOLER CASING COVER 700.00
315255F01 LINK WITH EYEBOLT 80.00
315277F91 USE PN 00F46300 0.00
315337F01 TRANSM, PROTECT BOX V1308H 54.77
315345F01 COVER 510.82
315348F91 MAGNETIC LEVEL SWITCH 938.04
315355F01 ANODE.. sub 1P348599 0.00
315356F01 PLUG, ZINC 81.60
315357F01 PLUG, INSPECTION 58.37
315358F91 PLUG WATER TANK 109.17
315364F91 OPTICAL LEVEL GAUGE 299.82
315388F01 INTERMEDIATE FLANGE 51.08
315397F91 OIL DRAINAGE UPPER PIPE 51.08
315401F01 HEAD-EXH.MAN. WATER PIPE 143.45
315402F01 GASKET 82.00
315405F01 SLEEVE, RIGHT 180.55
315408F01 GASKET 29.56
315428F91 CYLINDER HEAD ASSY 3,509.44
315428F91CAR CYLINDER HEADS-RBSHED USCG 0.00
315428F91R CYLINDER HEAD 3,026.00
315435F01 VALVE GUIDE 53.08
315447F01 PIPES FASTENING BRACKET 43.44
315466F01 INJECTOR GASKET 2.47
315483F01 GASKET FLANGE OVAL 7.40
315495F01 K36 TURBOCHARGER GASKET 81.73
315505F91 OIL PIPE CAP 52.16
315524F01 OIL NOZZLE PIPE UNION 39.35
315550F01 DOUBLE DRILL SCREW 5.30
315552F01 TURBINE OIL INLET GASKET 11.77
315553F01 GASKET, TURBO OIL INLET 9.60
315566F01 GEAR 296.60
315567F01 GEAR 573.12
315575F01 GEAR 293.07
315576F01 GEAR 258.94
315579F01 0.00
315589F91 SUPERSEDED BY 00D19500C 0.00
315590F91 Superceeded by 1Q350902LA 0.00
315593F01 PISTON 290.72
315593F02 PISTON 1,093.75
315596F91 CRANKSHAFT 8,014.30
315621F91 INJECTION PIPES 51.20
315629F91 CLAMP ASSEMBLY 8.24
315649F91 PIPE, OIL INLET 57.56
315680F01 OIL PRESS VALVE SPRING 22.23
315709F01 SHEATH 35.31
315740F01 OIL PRESS. VALVE PLUG 93.69
315741F01 VALVE ASSEMBLY 196.56
315741F91 OIL PRESSURE REGULATING VALVE 875.90
315802F91 V1308 FLYWHEEL ASSEMBLY 1,059.30
315809F91 L1306-V1312 FLYWHEEL ASSEMBLY 5,703.21
315809F91R REFURBISHED L1306-V1312 FLYWHE 3,422.00

 
39



November 2025 Diesel Engine Parts List

315813F01 HEAD CYL. CENTERING SLEEVE 8.71
315830F01 GASKET 19.66
315831F91 OIL FILLER 51.20
315844F02 TURBINE ELBOW 133.47
315886F01 Main Bearing Cap 0.00
315890F91 MAIN BEARING COMPLETE (SUPERCE 0.00
315897F01 REMOTE CONTROL EXTENSION 8.71
315907F01 SPACER 39.31
315908F01 WASHER 2.35
315916F91 INJECTION PUMP SUPPOT ASSEMBLY 420.81
315957F91 PLUG DIAM. 9 "AVDEL" 5.00
315962F01 VENT PLUG UNION 40.72
315976F01 COMPRESSION RING 234.22
315990F91 TUBE, INJECTION 46.50
320102F91 UPPER HALF HOUSING THER. ASSY 2,689.73
320221F91 COMPLETE PICK UP 1,324.34
320578F01 BUSHING 418.04
320604F01 EXHAUST MANIFOLD 3-4 RH 1,577.24
320647F01 GASKET, EXHAUST MANIFOLD 116.81
320650F91 THERMOSTAT 65-80 (USE PN 1P346 0.00
320658F01 FLUID PASSAGE BOLT 74.05
320685F01 PISTON RING 521.67
320686F01 PISTON RING, SECOND Non-Deperm 324.42
320843F01 CLAMP RING, COLLAR 164.23
320866F91 BELLOWS, DOUBLE 3,577.00
320868F01 CLAMP, SINGLE 386.04
321227F01 RELAY 190.67
321232F91 BREATHER BRACKET 181.26
321240F91 LEFT TURBO WATER DEL.PIPE 134.18
321243F91 INT.MAN.-TURBO CONN.PIPE 150.00
321248F91 PIPE 80.25
321253F01 INTAKE MANIFOLD 1,923.22
321258F01 SCREW 28.08
321259F01 UNION 17.59
321266F01 INJECTION PUMP LEVER 112.04
321401F01 VALVE SEAT 360.30
321434F01 MAIN BEARING CAP ADJUSTING 695.10
321435F01 MAIN BEARING CAP MIDDLE 695.10
321436F01 MAIN BEARING CAP REAR 695.10
321437F01 MAIN BEARING CAP REAR 695.10
321438F91 TURBOCHARGER 13,286.93
321453F91 FUEL INJECTION PUMP SP.GOV.DR 3,499.54
321513F91 THROTTLE VALVE LEVER 8.71
321540F01 DRIVING GEAR V1308 267.18
321541F01 DRIVING GEAR 267.18
321554F91 GASKET 86.94
321584F01 PAINT, Gallon Size 271.68
321590F91 OVERSIZE THRUST RING 405.68
321701F91 TOOL KIT 811.10
321705F01 UNDERSIZE CAMSHAFT BUSH 54.93
321706F01 UNDERSIZE FRONT BUSH 51.01
321725F01 Upper Half Thrust Ring STD 0.00
321726F01 Lower Half Thrust Ring STD 0.00
321729F91 THRUST RING 449.94
321745F01 DRIVEN GEAR 450.00
321790F91 PLATE 446.30
321842F01 GASKET WO/RIB 406.57
321843F01 ANODE/WITH PLUG 139.30
321906F01 DELIVERY PIPE 47.08
321967F91 SEA WATER PUMP 2,750.00
321983F01 INLET MANIFOLD COVER-REAR 400.00
321988F01 GASKET 2.51
321991F01 SPACER 0.00
322007F91 FRONT COVER 1,700.00
322010F01 ALTERNATOR DRIVE PULLEY 166.43
322026F91 EXHAUST MANIFOLD 1,561.88
322027F01 CONNECTING PLATE 8.00

 
40



November 2025 Diesel Engine Parts List

322028F01 WATER SLEEVE 417.33
322037F01 SCREW 45.35
322041F01 SCREW 2.72
322044F01 FLANGE 237.88
322062F01 RIGHT TURBOCHARGER WATER 82.39
322078F91 BOSCH DUPLEX CHANGE-OVER 1,502.75
322081F91 FILTER ELEMENT 63.23
322187F01 322190f01 8.41
3233014246 ENDPLATE II GASKET 105.32
3233014346 CHANNEL PLATE GASKET 62.82
3233014396 CHANNEL PLATE GASKET 62.82
3233066346 RING GASKET FOR TRANSITION PLA 25.64
3233085352 PRESSED COLLAR M6M TI-0.8 25.68
3236122 Superceeded by 2428602 0.00
325-4878 KEYED IGNITION SWITCH 84.99
3300000030 CONTROLLER 460.80
3300100006 OVHD Light, 60 W, FLUOR, SYM 3 0.00
3300100012 NEALS Light, 60W SYM 333.1E FL 0.00
3300100014 OVHD Light, 60W, FLUOR, Flush 0.00
3300100030 RED FILTER TUBE FOR 20W FLUORE 0.00
3300100126 Connection Box, w/ cover SYM 4 0.00
3300100131 24” LED Light, Energy Focus T1 0.00
3300100133 Clear Lens 0.00
3300100141 Light, Desk, Pedestal, Fluor, 0.00
3300100142 Light, Berth, Fluorescent, wit 0.00
3302-038 PLUNGER-EGB 138.48
3315165 WASHER (GILKES) 37.10
3316632 SHIM (GILKES) 1.41
3316633 SHIM (GILKES) 1.41
3317-004 SHIM 0.25MM (GILKES) 15.68
3317-005 SHIM 0.38MM (GILKES) 23.34
3325X4 HEX NIPPLE PIPE 0.00
3326X8 HEX NIPPLE, PIPE 0.00
3332714 SPACER 9.96
3333-708 SEAL SPACER 70.11
3333533 COLLAR, SEAL (GILKES) 337.05
333830230004 LANTERN RING 1,008.56
334418 COUNTER/HOUR 24V (W ALT, IND.) 124.17
335580090309 ORING 6.96
335980210701 PACKING RING 114.76
3444201-C028N4 DCOVER TIMING GEARS GASKET 0.00
345075-C029L2 Tappet Pin 0.00
345350-B012B1 Exhaust Counter Rocker Arm Ass 507.96
345351-B012B1 Intake Counter Rocker Arm Assy 512.01
345354-C012P1 EXHAUST VALVE 185.98
345355-C012P1 INLET VALVE 185.98
345356-C012L2 Washer 20.86
345357-C012L1 Valve Cone 21.76
345358-C012L1 Upper Cup 29.56
345361-C012P1 SEAT VALVE INTAKE 89.28
345362-C012P1 SEAT VALVE EXHAUST 89.28
345363-C012L2 CENTERING BUSH 7.69
345364-C012L2 PIN 11.22
345365-C012L1 VALVE GUIDE 78.34
345367-C012L1 Intake Rocker Arm Support 0.00
345377-C012L1 Exhaust Counter Rocker Arm 0.00
345378-C012L2 Screw 37.56
345379-C012L2 Screw 37.56
345380-C012P2 Nut for Tapped Screw 2.13
345389-C043L1 Inlet Air Manifold 0.00
345391-C072L1 use 345394-B072B1 0.00
345394-B072B1 Exhaust Manifold V1312C2ME 6,864.09
345395-B072B1 LEFT EXHAUST ELBOW ASSY(SUPERC 0.00
345399-C044N1 GAS GASKET TURBO 205.65
345436-C047L1 OUTLET AIR CONVEYOR 3,177.18
345437-C047L1 AIR INTERCOOLER GASKET 0.00
345437-C047N2 INTERCOOLER AIR GASKET 37.01

 
41



November 2025 Diesel Engine Parts List

345439-C047L1 Air Bleed Bend 0.00
345440-C047P2 INTERCOOLER AIR SLEEVE RIGHT 214.26
345441-C047P2 INTERCOOLER AIR SLEEVE LEFT 212.96
345443-B043B1 INTAKE MANIFOLD V1312C2ME 3,215.78
345443-B043B1R INTAKE MANIFOLD V1312C2ME RB 1,929.47
345446-C043F1 Blank Flange 0.00
345448-C072N1 GASKET, GAS 133.77
345449-C072L2 CENTERING  BUSH 37.35
345450-C072F1 Oval Blind Flange 56 x 9-O-OR 0.00
345472-C043B1 INTAKE MANIFOLD 0.00
345472-C043N2 INTAKE GASKET 22.25
345474-C012L1 OSOLETE USE 00K50500 93.59
345917-C072L2 LH Exhaust Elbow Gas Assy (USE 0.00
345947-C028L2 Front Plate 0.00
345948-C028L2 Offtake Oil 0.00
345949-B028B1 Front Plate Assembly 8,695.00
345950-C012L1 Rocker Arm Support (USE PN 345 0.00
345951-C012L1 ROCKER ARM 911.42
345951-CO12LA Exhaust Rocker Arm 0.00
345952-C012L1 Intake Rocker Arm 0.00
345953-B012B1 ROCKER ARM ASSY 1,365.42
345963-C029C1 GUIDE 53.59
345964-C012L2 Plate for Cylinder Head 0.00
346069-C029L1 Cover for Calm Follower Suppor 0.00
346070-C029L1 Push Rod Cover 0.00
346071-C029L1 RH Rocker Arm 0.00
346072-C029L1 LH Rocker Arm 0.00
346073-C029L2 Tapper Roller (USE PN 346079-A 0.00
346074-C029L2 Bushing (USE PN 346079-A029B1, 0.00
346075-C029L2 Tappet Pin (USE PN 346079-A029 0.00
346076-C029L2 Rocker Arm Pin 0.00
346077-C029L2 Spacer (USE 346079-A029B1) 0.00
346079-A029B1 CAM FOLLOWER BLOWBY 4V HPCR 4,065.19
34679 3/4 MALE JIC X 1/2 MPT STEEL F 0.00
347196-C028N4 FRONT PLATE PACKING 145.18
347198-C028L2 Inlet Water Coupling to Engine 141.23
347201-C028N4 COVER TIMING GEARS 252.48
347202-C028P1 BALL BEARING NSK 3206BNG YRLN5 197.14
347425-C028N4 POWER TAKEOFF GASKET 10.15
347426-C028L2 Power Takeoff Closing 495.49
347427-C028L2 Spout Oil 0.00
347431-B021B1 Oil Cooler 0.00
347432-C021P1 OIL HEAT EXCHANGER 2,718.30
347435-B035B1 USE PN 00G99000C 0.00
347436-C035L2 Obsolete-use 00G98900 0.00
347440-C035L2 BUSHING 272.57
347441-B035B1 EXPANSION TANK ASSY 8,771.61
347442-C035L1 Distributor Water Cooling 0.00
347444-C035L1 Plate Closing Thermostats 0.00
347446-C035C1 SUPPORT 5,307.75
347447-C035L1 Thermostatics Inlet Pipe 0.00
347453-B070T1 Inlet Sea Water Pipe Intercool 0.00
347455-B070T1 Backflow Intercooler Pipe 0.00
347457-C070P3 SLEEVE 226.42
347478-B013B1 Oil Sump V1312C2ME 0.00
347480-C013L2 OIL LEVEL DIPSTICK 87.02
347481-C013L2 Pipe for the Oil Level Rod 0.00
347482-C035P3 PIPE L=60 102.83
347483-C035P3 PIPE L=110 130.64
347484-C013N4 OIL SUMP GASKET 171.02
347487-C015L1 Damper HUB 1,897.29
347488-C012L2 Bush 0.00
347488-C013L2 BUSHING 135.63
347489-B013B1 SAFETY VALVE ASSY 802.84
347492-C033P1 FRESH WATER PUMP (USE PN 00B97 0.00
347493-C033P1 Fresh Water Pump Cover 0.00
347495-C033P1 IMPELLER 386.73

 
42



November 2025 Diesel Engine Parts List

347496-C033P1 FRONT SEAL WATER PUMP MOTOR (S 0.00
347497-C033P1 SHAFT (USE PN 00B97600C) 0.00
347499-C033P1 BEARING 184.70
347500-C033P1 SUPERCEDED BY PN 00I80500 0.00
347501-C033P1 RING, SNAP 10.33
347504-C033P1 Plug  Same as D0174052A M12 x 29.00
347506-C070L1 SEA WATER PIPE 3,773.56
347513-C021L2 Spacer 0.00
347514-C021L2 Plate 0.00
3477201-C028N4 COVER TIMING GEARS GASKET 0.00
347849-B015L1 DO NOT USE(SEE NOTES) 0.00
348113-A029B1 Push Rod Cover Complete 0.00
348114-A029B1 RH Rocker Arm Complete (USE 34 959.87
348115-A029B1 LH Rocker Arm Complete (USE 34 959.87
348116-A029B1 Rocker Arm Pin Complete 0.00
348118-A029B1 Blow By Push Rod Cover 0.00
348206-B035B1 ASSIEME DISTR. H20 + SERB. 0.00
348219-C012P3 VALVE SPRING 36.80
348481-C042L1 Common Rail Injector Clamp 273.89
348483-C035P3 HOSE L=110 0.00
348518-C034T2 Water Pipe 0.00
348519-C034P3 RUBBER HOSE 89 L=100 401.23
348522-C034P3 Rubber Coupling D=30 L=70 232.19
3486210 CLIP 55.00
349399-C044N1 GAS GASKET 0.00
352-282 REDUCING TEE, 1.5" RUN X 1" DR 0.00
3551291401 COUPLING, KEEP PLATE 5,130.00
355707M91 LUBRICATING TUBE 0.00
355708M91 BEVEL GEAR 0.00
355829M91 BRACKET 0.00
355830M91 TUBE VENT DX 0.00
355831M91 TUBE VENT SX 0.00
356160M91 PISTON COOLING OIL NOZZLE COMP 210.61
356185M91 INGRANAGGI DISTIBUZIONE KIT 0.00
356745M91 SUPPORT ASSEMBLY 858.60
356746M91 SUPPORT ASSEMBLY 956.41
356807M91 STG. BASE 0.00
356828M91 ASSIEME SCARICO COLATICCIO SX 156.50
356917M91 SPEED GOVERNOR - INJ. PUMP ASS 12,283.63
356919M91 INJECTION PUMP COMPLETE (USE P 0.00
356971M91 KIT, DOUBLE WALLED FUEL LINE 3,645.85
356978M91 STG HEAT EXCHANGER/TANK DELTA 0.00
357221M91 BLOW BY TUBE KIT 0.00
357230M91 SUPERCEDED BY 357230M91A 0.00
357230M91A V1708 BLOCK--ABS CERTIFIED 203,346.96
357235M91 LCS TUBE KIT NAFTA 0.00
357254M91 WATER PIPE KIT 0.00
357255M91 LCS WATER PIPE KIT 15,922.59
357270M91 STG BOX COM. AUXILIARY 0.00
357378M91 HIGH PRESSURE FUEL LINE KIT 0.00
3574-045 PLUNGER-P.V. 390.51
358915M91 EPF LONG BLOCK (15 ON UP) 252,088.00
358918M91 EPF LONG BLOCK 252,088.00
359038M91 TUBE KIT 1708 HPCR 18,793.00
359078M91 1708 LCS LONG BLOCK ASSEMBLY 552,970.00
35962001A MAGNETIC PRESSURE 0.00
360-430B SENDER, PRESSURE 150PSI 52.43
3619-037 CYLINDER- ADJ AIR START 1,504.24
3621-816 KEY 48.20
3621815 KEY (GILKES) 12.74
370010 BUSHING-COMPENSATING 149.73
3750010072 REPAIR KIT, BOSCH 649.79
3750010300 PRESSURE REGULATOR 30 BAR G3/8 811.35
375016 SHEARPOINT COUPLING 598.42
375017 PISTON-EGB BUFFER (MECHANICAL) 127.23
375038 LEVER-FLOATING 540.24
37540-02100 ELEMENT, CARTRIDGE 103.79

 
43



November 2025 Diesel Engine Parts List

375807 BUSHING-EGB PV COMPENSATING 177.77
375816 PISTON-SPEED SERVO 638.22
375929 LEVER-FLOATING 401.25
37740-46100 ELEMENT CARTRIDGE 104.13
3776A18G06 CIRCUIT BREAKER 77,543.57
38715 BOLT 8.8 HCS 12M 1.75x75 3.73
3876-063 LEVER-RESTORING 224.68
3B355867202 TEMPERATURE GAUGE 937.27
3CGP PLUG 3/8-24 W/O-RING 7.36
3EDRNK13BHXZZYZ TEMPERATURE SENSOR 485.59
3L+1R 24VCC RELAY 246.95
3RA28131FW10 RELAY 411.91
3RH1122-1BB40 RELAY, CONTACTOR, 24 VDC COIL, 173.34
3RH1131-1BB40 CONTROL RELAY 153.67
3RH1911-1FA22 AUXILLARY CONTACT BLOCK 79.23
3RH1911-1FA31 RELAY 71.10
3RH2122-1BB40 RELAY 137.18
3RH2911-1HA22 RELAY 46.68
3TX4422-2A RELAY, AUX 2NO+2NC 92.89
40-100 1 X CLOSE RED BRASS NIPPLE 0.00
40-1042 ORING 12 IN INNER 17.15
40-1043 ORING 12 IN OUTER 17.15
40-1094 SILENCER/LID ASSY 12"LARGE 773.81
40-140 1-1/2 x CLOSE NO LEAD RED BRAS 0.00
40-149 1.5" X 6 BRASS NIPPLE 0.00
40-2027 FILTER ELEMENT, FLUID 201.62
400810F91 SWITCH, REMOTE 558.17
40192 NUT HEX M24 X 3.0  CL-10 0.95
40228 WASHER, FLAT 20MM STEEL 0.20
403753F91 2000W 380V HEATER 705.91
404998F91 PRESSURE SWITCH 1,201.84
405208F91 THERMOSTAT 1,657.78
405209F91 THERMOSTAT 3,618.00
405290240000 RELAY, MINIRELE'2 CONTACT 24VC 36.86
405839F91 ELECTROMAGNETE 1,826.55
405853F91 STARTER PUSH BUTTON 361.60
406812F91 ELECTRIC STARTER ASSEMBLY 22,536.00
406937F91 3000W 380V HEATER 615.92
406947 TEMPERATURE TRANSMITTER 305.83
406948F91 OIL PRESSURE TRANSMITTER 455.94
406959F91 PRESSURE SENSOR 0-5 BAR, M10 x 766.90
406973F91 TEMP. SENSOR WATER/OIL 238.88
406975F91 SWITCH 2,065.54
407078F91 STARTER THREEWAY VALVE 1,332.25
407188F91 STARTING AIR FILTER 1,578.00
40723080294C SCREW M8 5.40
40723080327C SCREW M10X25 6.68
40723080447W SCREW M16 10.80
40723080604C SCREW M24 12.60
40723600294W SCREW M8 5.40
40723600327W SCREW M10 8.10
40723600524W SCREW M20 14.40
40723600704W SCREW M33 28.80
407512F91 THERMOSTAT 1,657.78
408213F91 MICROSWITCH (ID36) 536.01
408263 PRESSURE SWITCH 1,355.82
408379F91 WATER HEATER 979.84
408414 RELAY 1,562.92
408416F91 LUBRICATOR 803.90
408911F91 BATTERY HOUSING 4,112.00
4089823F91 AIR STARTING MOTOR 13,237.37
409118F91 PRESSURE SWITCH 1.0 BAR 1,994.00
409407F91 SILENCER SS.350-A674 695.91
409408 STARTING MOTOR 13,302.58
409979F91 MURPHY OIL LEVEL 2,657.00
409990F91 REDUCER, PRESSURE 5,725.00
41153080644W SCREW M27 21.60

 
44



November 2025 Diesel Engine Parts List

41173080448C SCREW M16 10.80
41173080650W SCREW M27 -LCS 24.30
41173600365W SCREW M12 8.00
41173670518W SCREW M20 X 15 65.83
41193081606W SCREW M24 12.60
4140CR1E19AA0EE SWITCH, PRESSURE 1,550.12
4140CR3P49AA0EE PRESSURE SWITCH LUBE OIL 0-2 B 1,550.12
4140ER1E00C49C SWITCH 49C RISING 1,091.00
4140ER1E00CE2EE AMOT TEMPERATURE SWITCH FOR JA 1,443.00
4140ER1E00CE3EE SWITCH 0.00
4140ER1EE00C60C SWITCH 60'C RISING 1,091.00
41843110149C SCREW M6 5.40
41883401 RUBBER BLOCK DCB 4.5 SM/70 347.78
4200100006 Junction Box, Terminal, NAV Su 0.00
4200200001 Switch, Rotary, Snap, Cutout, 0.00
42007 USE PN 912416 0.00
42544602 2BRG RTD KIT, CONNECTORS, DRIV 328.65
43143600132W NUT M64 -LCS 774.00
4332292 DRIVE PINION 1,143.79
44-105 1 BRONZE ELBOW 0.00
44-160 1/8 BRONZE STREET ELBOW 0.00
44-165 1 BRONZE STREET ELBOW 0.00
44-167 1.5 " BRONZE STREET ELBOW 0.00
44-454 2 X 1 - 1/2 BRONZE REDUCING CO 0.00
44-504 1/2" X 1/4" BRASS BUSHING 0.00
44-653LF 1/2" SQ HD PLUG 0.00
44-655 1 BRONZE SQ HD CORED PLUG 0.00
44-657 1.5" SQ HD PLUG 0.00
4411-16S FITTING, 1" straight 27.65
4411-24S FITTING 1.5" STRAIGHT 0.00
4413-215 LEVER-SPEED DROOP 2,052.10
44130040715C WASHER SAFETY 6.69
44130040717C WASHER SAFETY 5.40
44130040723C WASHER, SAFETY 5.25
44130600717W SAFETY WASHER 5.40
44190250733C ELASTIC WASHER - LCS 9.00
44630250117C SAFETY ELASTIC RING 21.73
44A0111-14-0 CABLE SPEC44 AWG14 - 1 POLE 237.23
44A0111-18-0 CABLE SPEC44 AWG18 - 1 POLE 1.13
44A1121182/6-9 CABLE SPEC 44 AWG18 TWISTED & 1.90
44A1131182/6-9 CABLE SPEC44 AWG18 TWISTED & S 3.19
45497F91 CENTRIFUGAL OIL FILTER 1,657.78
45499F01 GASKET 22.61
46457F01 GASKET 7.26
46500600545W COTTER PIN 40.05
4660-011 SHAFT- MANUAL OVERRIDE 822.22
467406 DIN-MOUNTING RAIL, SLOTED 0.00
467NHP81100 PROFIBUS PCMCIA CABLE ASSY 3,789.14
4779-24S FITTING 104.53
48-105 1X4 304SS NIPPLE 0.00
48372F01 GASKET 12.39
485270240050 MAX 10A COIL 24VDC AUXILIARY R 36.69
4867 #10-24x1 1/4" SS TOP BOLT PREL 1.06
4869 #10-24x1 3/4" SS BOTTOM BOLT P 1.08
490NAE91100 PROFIBUS JUNCTION BOX 1,391.07
49772F01 COVER 0.00
4BTX-SS NUT 1/4" OD JIC PARKER 6.93
4H1051002M MEMBRANE 1,550.00
4K5721001M HUB 3,651.00
4K57260020 COPPER SPACER 135.63
4K57260040 COPPER WASHERS 29.37
4K5729020M-C ADAPTER PLATE 7,825.00
4TX-SS 1/4" OD SLEEVE PARKER 4.64
4TXF6 THREADED FLANGE, 2" NPT 0.00
500436 COVER FOR J/W PREHEATER MOTOR 6.96
50196F01 SETSCREW 34.56
5050126D09 Differential Gauge Board Assem 0.00

 
45



November 2025 Diesel Engine Parts List

5050300009 GEARBOX, 90 DEG, 0.75" ROD, BF 0.00
5050300011 GEARBOX, 90 DEG, 0.62" ROD 0.00
5050300012 GEARBOX 90 DEG 1.0 X 1.0 0.00
5050300016 3/4" Steel Pin Type Coupling 0.00
5050300017 SHAFT COUPLING 1 X 5 LG 0.00
5050300028 OPERATOR, VALVE, REMOTE w/ IND 0.00
5050300031 BEARING, SHAFT, 0.75" 0.00
5050300034 HANDWHEEL, 8" OD X 0.75" SQ 0.00
5050300036 HANDWHEEL 10" OD X .75" SQ STL 0.00
5050300043 COUPLING NON-RISING HNDWL 1 10 0.00
5050300154 JOINT, UNIVERSAL, 1.00" 0.00
5050300155 JOINT, UNIVERSAL, 0.75" 0.00
5050300157 JOINT, UNIVERSAL, 0.62" 0.00
5050300160 CLIP, TOOL HOLDER, FOR 3/16" T 0.00
5050300193 BEARING, SHAFT, 0.62" 0.00
5050300197 ADAPTER, HANDWHEEL, .75" DIA. 0.00
5050300199 ADAPTER HNDWHL 1.0" X 0.75" SQ 0.00
5050300208 COUPLING NON-RISING HNDWL, 0.7 0.00
5050300211 HOT STICK TELESCOPING HASTINGS 0.00
5050303042 ASSY, REACH ROD, FLEXIBLE, 0.6 0.00
5050303073 COUPLING NON-RISING HNDWL 0.62 0.00
5050303075 ADAPTER HANDWHL .62 X .44 SQ 0.00
5050303215 HANDWHEEL 6" OLD X .44" SQ STL 0.00
5050303230 CLIP, TOOL HOLDER, FOR 1" TO 1 0.00
506639 COVER PLATE FOR J/W PREHEATER 20.70
50701LP309 Label Plate, Type VIII-J 0.00
5125065 SPRING 44.00
5140105P04800 REPAIR KIT, GAGE AND TRANSDUCE 0.00
51488007L1 Label Plate, Type VIII-J 0.00
51784601 VALVE, GLOBE 161.50
5202300 SERVO LIMITER UNIT 1,048.55
521178-PAULSTRA STUD RUBBER MOUNT 2 X M6 W/ANT 0.00
5237 SCREW, ADJUSTING BYPASS 23.37
5239 NUT, LOCK BYPASS 18.78
527540 RELIEF VALVE G 3/4" 901.45
52888002L4 LABEL PLATE 0.00
5288802L1 LABEL PLATE 0.00
5288802L2 LABEL PLATE 0.00
5288802L3 LABEL PLATE 0.00
53188001 HOUR METER, 115V, 6-DIGIT, STE 0.00
53367100077 CARTRIDGE 0.00
53371232024 COMPRESSOR WHEEL 0.00
53786402 VALVE PLUG 38.83
5386117 BEARING  62032-RS 31.13
538614 BEARING 62201 2RS 13.42
539635-1 CRIMP TOOL 342.42
539692-2 CONTACT CRIMP DIE SET 928.55
54456F01 SPRING 92.78
55119F01 SPRING 64.69
55121F01 ROTOR 1,092.00
55251F01 PLUG 50.43
55502F01 GASKET 55.64
55546F01 COVER 146.07
5595 SCREW, 5/16" X 1-1/4" X 18 AIS 16.80
56-100 NIPPLE, 1 X CLOSE GALV STEEL 0.00
56-160 2 X CLOSE GALV STEEL NIPPLE 0.00
56100000968R PIPE END FITTING WALTERSCHEID 48.00
56100001358R PIPE END FITTING WALTERSCHEID 48.00
56501HA003 HPU Press Outlet Flexible Hose 0.00
571273950 WATER/OIL HEAT EXCHANGER 1,335.50
571273980 OIL RECIRCULATION PUMP 2,066.00
571406611 PUMP 690V 4,208.00
57787F01 GASKET, COPPER 14.88
58-01030 FILTER ELEMENT, FLUID 35.99
58561F01 CLAMP 25.94
58711F02 USE 1R349959- P.N 58711F02 IS 0.00
58714F01 NUT, SPECIAL 83.47

 
46



November 2025 Diesel Engine Parts List

58838F01 PISTON PIN 534.30
58921F01 SPHERICAL ROD END-FEMALE 79.99
59-01830 FITER ELEMENT, FLUID 56.49
59071F01 PLUG 26.88
59073F01 TUBE 39.16
59074F01 O.RING  14 X 6 SILICONE 15.80
59079F01 SPECIAL WASHER 29.57
59302V0002 VALVE, CHECK, 1" IPS, BRONZE B 0.00
59527F01 GASKET 20.95
59591F01 STUD, MAIN BEARING 182.58
59867F01 TUBE 38.62
5BTX-SS NUT STAINLESS STEEL 4.93
5SX2205-7 BREAKER, CIRCUIT 160.96
5TX-SS SLEEVE STAINLESS STEEL 2.42
6-2-DTX-SS ELBOW 90DEG 3/8 OD X 1/8 NPF 162.42
600-64-004 SEAL KIT 1,095.00
602003001 DEVICE WITH MANUAL ONLY TEST P 67,912.74
602003011 OVEN FOR TEMPERATURE SENSOR TE 8,335.60
602003021 PERIPHERAL JOYSTICK AND BUZZER 2,567.66
60275F01 O.RING   5-700, N674-70 8.43
60300009040R HAND PUMP PM 50 1,173.75
60399F01 KNOB 7.03
60820F01 CLAMP 25.04
60821F01 CLAMP 33.80
60823F01 GROMMET,FUEL LINE CLAMP 20.00
61-12 CODE 61-12 ORING 16.77
61-16 CODE 61-16 ORING 16.77
61288005L1 LABEL PLATES 0.00
61477F01 BUSHING 103.33
61479F91 DOUBLE GEAR ASSEMBLY 3,833.33
61488F01 GASKET 45.91
61497F01 GASKET 43.47
61498F01 PLATE, LOCKING 14.78
61513F01 PAD, THRUST 832.34
61515F01 PLATE, LOCKING 8.43
61516F01 COVER 185.19
61524F01 SPRING SEAT 10.00
61530F01 SPECIAL WASHER 22.95
61541F01 SPACER, PLATE 22.17
61543F01 GASKET 36.29
61548F01 BUSHING,CONNECTING ROD 176.60
61567F01 BUSHING, CENTERING 44.89
61568F01 BLOCK 286.92
61571F01 PLUNGER 359.32
61572F01 SPRING 137.82
61573F01 SPRING SEAT 44.01
61574F01 SHIM 12.93
61619F01 GASKET, INTAKE MANIFOLD 44.53
61621F01 GASKET, HD & INTRCLR 79.06
61641F01 GASKET 18.64
61676F01 RETAINER SPRING 54.77
61677F01 SCREW 45.90
61771F01 GASKET 19.96
61791F01 GASKET 2.19
61796F01 GASKET 18.90
61829F01 SHIM 567.93
61833F01 NUT, IMPELLER 72.96
61910F01 SPRING 63.96
61937F01 PLUG 169.90
61938F01 SPRING 17.38
62-10367 GASKET 9.96
620-00-059-00 CABLE, PROGRAMMER HP03 953.78
6201-08VVC3 BEARING, MRC 12.7 X 32 X 10 31.30
62022F01 SHIM 519.94
62025F91 WOODWARD GOVERNOR UG-8 W/ STOP 40,961.00
62026F01 GOVERNOR LINKAGE 0.00
62029F01 LEVER 601.66

 
47



November 2025 Diesel Engine Parts List

62034F01 BOLT, SPECIAL 70.54
62036F01 CUTOFF DEVICE 1,080.83
6203VVC3 BEARING, MRC 17 X 40 X 12 MM 24.35
62059 HOSE CLAMP 7" 4.11
62060F91 AIR FILTER ''MANN'' 41.32
62062F01 MOTORING OVER BUSH 34.43
62133F01 GASKET 32.34
62363F01 VAVEL SEAT 28.50
624-24 FIRESLEEVE 1" HOSE 0.00
624-32 FIRESLEEVE 39.03
62681F01 GASKET 3.12
62696F01 BOLT 37.78
62709F02 PORT COVER 113.03
62710F01 GASKET 37.78
62762F01 STUD, SPECIAL 15.65
62800000280R OIL FILTER 179.98
62800000640R FILTER, COMPLETE HOUSING RETUR 179.98
62800000800R OIL FILTER CARTRIDGE 0.00
62800001630R OIL FILTER 60.00
62800001640R SUCTION FILTER 79.99
62914F01 GASKET 14.25
62951F91 GEAR- ASSEMBLY 2,224.09
62953F01 BUSHING 258.25
63095F01 GASKET 9.07
63117F02 GASKET, THERMOSTAT 91.55
63158F91 Bearing, Free Pin 204.82
63162F01 LOCK PIN 86.52
63353F01 SCREW, SPECIAL 284.31
63364F91 LH-MANIFOLD ASSEMBLY 11,490.00
63369F91 JOINT, EXPANSION 2,671.00
63394F01 AIR COOLER GASKET 33.38
63401F01 STUD, MAIN BEARING CAP 204.32
63460F91 CONNECTING STUB ASSY 350.00
63565F91 OIL FILLER STRAINER 88.17
63595F02 PIN 59.06
63598F01 SHIM, ADJUSTING 196.75
63600F01 GASKET 109.53
64-10362 LID GASKET 2000/10 14.02
64-105 1" GALV ELBOW 0.00
64-165 1" GALV STREET ELBOW 0.00
64-30553 COVER, FUEL FILTER HOUSING 34.48
64-454 2 X 1.5 GALV REDUCING COUPLING 0.00
64-655 GALV 1" SQ HD CORDED PLUG 0.00
64-657 GALV 1.5" SQ HD CORDED PLUG 0.00
6408K97 COUPLING, FLEXIBLE 272.08
64227F01 DOWEL, TUBULAR 107.89
64350F01 FLANGE 117.20
64415F02 MANIFOLD, OIL SUCTION 821.09
64420F92 VALVE ASSEMBLY 751.21
64427F01 FLANGE 60.87
64429F01 GASKET, THERMOSTAT COVER 22.07
64433F01 GASKET, RH COOLER PEDESTAL 19.35
64435F01 GASKET, LH COOLER PEDISTAL 24.62
64459F01 BOLT, SPECIAL 7.12
64871F01 VALVE CONE (1/2 HALF) 19.64
64872F01 WASHER, SPECIAL 4.24
65-30421 LID GASKET 29.22
65-30423 USE LCS046 0.00
65-30492 SEPAR HANDLE 2000/18 40.62
65-30572 LID, GREY 2000/18 0.00
65-30979 PARTS KIT, SEAL REPL 39.76
65036F01 BUSHING 87.55
65037F01 TUBULAR, DOWEL 55.48
65132F01 SPRING GUIDE 119.99
65133F01 SPRING HOUSING 173.89
65134F01 SPRING 29.38
65180F01 GASKET 20.41

 
48



November 2025 Diesel Engine Parts List

65204F01 BEARING, NEEDLE 60.87
65205F01 SEAL, OIL 21.82
65276F01 SHAFT 287.44
65310F01 WASHER, SPECIAL 114.77
65356F01 BELT, TOOTHED   POWER GRIP TYP 308.97
65453F01 GROUNDING STRAP 24.35
65454F01 GROUNDING STRAP 104.33
65548F01 PLUG 19.56
65586F01 LOCKING PLATE 17.39
65701F01 TURBO GASKET FOR TA 51 270.69
65802F01 GASKET 34.61
65951F01 STUD, SPECIAL 12.18
66325F01 WASHER, COPPER 2.58
66507F01 RH CAMSHAFT GEAR 1,959.74
66508F01 LH CAMSHAFT GEAR 1,959.74
66509F02 GEAR, INJECTION PUMP DRIVE 3,213.49
66512F01 GEAR 1,787.77
6719500S13 C1-DvOxygen Bottle Stowage Rac 0.00
6719500S14 C1-DvOxygen Bottle Stowage Rac 0.00
6719500S15 C1-DvOxygen Bottle Stowage Rac 0.00
67366F01 SCREW 45.53
67387F01 END COVER GASKETS 22.90
67516F91 VALVE 851.12
67559F01 HOLLOW SCREW 48.58
67576F01 VALVE COVER 163.46
67620F01 GASKET, RH ADAPTER 36.04
67622F01 GASKET, LH ADAPTER 35.09
67652F01 PIN 46.44
67653F01 PIN 30.43
6801-450 2 1/2" SW ELBOW 90/10 657.30
68096F01 SLEEVE NOZZLE HOLDER SEALING 22.17
68700000631R SUCTION FILTER 229.97
68700000635R SUCTION FILTER 67.99
69182F01 SPRING 48.00
69274F01 GASKET, TURBOCHARGER 177.36
69397F01 PLUG, VENT 30.43
69503F02 NIPPLE 71.99
69504F91 FILTER (OIL) 96.54
69792F01 STUD, SPECIAL 13.04
7000116055 BLT HEX HD M16 X 55 931-10.9 7.39
700022070-C BOLT, M22 x 70 DIN 931 8.8 8.70
70004752 PAIRED CABLES, 1 PR, 18 AWG ST 322.92
7001016045 BOLTS, COUPLING 8.08
7001022110 RETAINING BOLTS FOR ELEMENT 2K 26.09
7001122060 BLT HEX HD M22 X 60 933-10.9 16.57
70074627 CABLE GLAND, BRASS, 4 TO 6.5MM 9.05
70094064 TERMINAL BLOCK 0.53
70094126 JUMPER BAR 7.26
70094814 STD DIN RAIL TERMINAL 1.11
70123513 SKINDICHT SM-PE PG 7 COUNTER N 1.59
70169103 END BRACKET, TERM BLK, SNAP ON 1.83
70169109 DIN RAIL, STEEL, SILBER, 7.5MM 9.88
70169217 END COVER, TERM BLK, GRAY, 48. 1.36
70169229 CONN, TERM BLOCK, FEED THRU, 1 2.53
7020116000 NUT HEX M16 DIN 934-10 5.30
70234430 TUBING 0.00
70234448 TUBING 65.90
70244F91 OIL COOLER "BEHR" 7,305.58
70278502 ENCLOSURE, FLANGED, SS, 6X4X4" 377.92
703302130U01 STUD 2.82
70333F01 LEVER 80.82
7033616000 WSHR FL M16 14.95
7033622000 WSHR FL M22 11.73
70349F01 GASKET 25.55
70353F01 LOCKING PLATE 8.69
70379F01 SPACER J/W PUMP 80.18
70380F01 HOUSING 1,601.79

 
49



November 2025 Diesel Engine Parts List

70383F01 SHIM 606.68
704.404.0 SWITCH, SELECTOR, RND, 22.5MM 121.86
704.410.0 SWITCH, SELECTOR, RND 22.5MM 0 51.40
704.900.3 CONTACT BLOCK, 2 NORMALLY OPEN 68.48
704.900.4 CONTACT BLOCK SWITCH, DPST-NC 69.94
704131624U01 STUD BOLT 0.97
704472591U01 STUC, BOLT M10X 1.25/M10X22 UN 0.00
704472641U01 STUD 14.78
704472657U01 STUD 7.76
704472664U01 STUD 9.06
704472928U01 STUD 0.00
704492618U01 STUD 143.87
704492641U01 STUD, M10X1.25-M10X130 UNI 591 20.62
704492664U01 STUD, M10X1.25-M10X235 UNI 591 7.38
70454F01 BUSHING 267.37
70514F01 VALVE HOLDER 369.79
7052-100 SPACER 81.73
70540F92 FRONT COVER ASSY 11,140.52
70542F01 GASKET 13.31
705572140U01 STUD, PLAIN 7.12
7057-119 PINION, AIR STARTER 565.15
7057-155 PINION, STARTER 621.65
7057961 LEFT HAND EXHAUST MANIFOLD GAS 309.60
7057963 RIGHT TURBO CHANGE OUT GASKET 237.49
7057964 LEFT TURBO CHANGE OUT GASKET 350.75
7057966 HEAT EXCHANGE CORE GASKET KIT 87.98
7057967 OIL PAN GASKET KIT 160.43
7057969 LUBE OIL COOLER GASKET KIT 176.62
7057970 AIR INTAKE MANIFOLD GASKET KIT 371.95
7058-010 SCREW, CAP HEAD 7.00
70594F01 ANODE, ELECTROLYTIC 55.15
70595F01 PLUG, ELECTROLYTIC ANODE 41.71
706-249-629 ELEMENT, SELF CLEANING MAIN FI 12,725.26
706-249-630 ELEMENT, SLUDGE RECOVERY FILTE 9,127.64
706-249-633 GASKET SET FOR FILTREX 1,148.00
706-249-634 GEAR REDUCER 4,529.84
706-249-636 MOTOR, HYDRAULIC 2,173.63
706-249-639 BEARING 199.97
706-249-640 BACKWASH NOZZEL GASKET 35X50X7 56.74
706-249-643 BUSHING 204.82
706-249-645 SELF CLEANING FILTER COVER GAS 21.57
706-249-647 NOZZLE, MAIN FILTERING ELEMENT 4,399.16
706-249-648 MAIN FILTERING ELEMENT GASKET 9.02
706-249-651 BACKWASH SHAFT COUPLING GASKET 31.99
706-249-652 VALVE 532.10
706-249-655 GASKET FOR DIVISIONAL RING 2-2 6.73
706-249-658 ELEMENT, SLUDGE RECOVERY FILTE 29.56
706-249-660 DIVISIONAL RING GASKET 2-230-V 2.68
706-249-665 VALVE 638.19
706-550-530 CARTRIDGE, PRIMARY 18,101.95
706-550-531 FILTER ELEMENT, FLUID 12,926.00
706-550-547 GASKET, DIVISIONAL RING 83.33
706-550-553 SCREW FOR FLANGE 0.00
70624F01 FLANGE J/E PUMP 130.42
70659F01 SCREW, SPECIAL 81.06
70669 GASKET 3.66
70807F93 FILTER, OIL, COMPLETE 5,666.64
70809F01 PIN 403.37
70826N SEAL-CENTRIFUGE BOWL 22.25
70832F01 Oil Suction Pipe 1,014.75
708522609U01 BOLT M10X40UNI 5737 1.73
708562166U01 SCREW M8X105 UNI5737 8.8ZN 0.00
708562172U01 SCREW M8X125 UNI 5737 8.8 ZN 6.65
708562630U01 BOLT 0.00
708582121U01 BOLT M8X16 UNI 5737 0.39
708582140U01 SUPERCEEDED BY D0025260A 0.00
708582144U01 BOLT M8X40 0.70

 
50



November 2025 Diesel Engine Parts List

708582156U01 BOLT M8X70 UNI 5737 0.47
708582161U01 Bolt M8x90 uni 5737 8.8 steel 0.00
708582164U01 Bolt M8x100 uni 5737 8.8 steel 0.00
708582626U01 BOLT 10X80 UNI 5737 0.67
708582644U01 BOLT M10X140 UNI 5737 8.8 DEP 5.00
708582658U01 BOLT M10X195 UNI5737  8.8 48.93
708611665U01 BOLT M6X70 UNI 5737-AISI 316 D 2.61
708612121U01 BOLT, M8X16 UNI 5737-AISI 316 4.35
708612130U01 SCREW, M8 X 25 UNI 5737 AISI 3 4.00
708612140U01 BOLT M8X35 UNI 5737-AISI 316 D 2.71
708612144U01 BOLT M8X40 UNI 5737-AISI 2.96
708612152U01 BOLT M8X55 UNI 5737-AISI 4.35
708612157U01 BOLT, M8X75 UNI 5737-AISI 316 3.69
708612161U01 BOLT M8X90 UNI 5737-AISI 1.68
708612166U01 BOLT M8X105 UNI 5737-AISI 316 8.28
708612168U01 BOLT, M8X110 UNI 5737-AISI 316 8.28
708612169U01 BOLT M8X115 UNI 5737-AISI 15.33
708612170U01 BOLT M8X120 UNI 5737-AISI 316 4.39
708612174U01 BOLT, M8X140 UNI 5737-AISI 316 11.30
708612609U01 BOLT M10X40 UNI 5737-AISI 316 5.36
708612627U01 BOLT, M10X85, DIN 931 AISI 316 3.46
708612629U01 BOLT M10X90 UNI 5737-AISI 3.24
708612635U01 BOLT M10X110 UNI 5737-AISI 316 10.02
708612935U01 BOLT M12X50 UNI 5737-AISI 2.96
708613268U01 BOLT, M14X50 UNI 5737 Din 931 2.75
708613625U01 SCREW M16 X 60 DIN 931 A4-70 8.39
708682621U01 M10X70 HEX HEAD BOLT K500 227.79
708683266U01 M14X45 HEX HEAD BOLT K500 314.74
708683268U01 M14X50 HEX HEAD BOLT K500 116.07
708683274U01 M14X70 HEX HEAD BOLT K500 120.85
708683282U01 M14X100 HEX HEAD BOLT K500 126.07
708723266U01 708723276u01 13.31
708782144U01 BOLT, M8X1X40 UNI 5738-AISI316 6.67
708793276U01  SCREW M14X1.5X80 HEX HD A4-70 36.52
70898F01 SCREEN, SUCTION 101.73
70901F01 Lock Plate Bracket 0.00
70902F01 Tie-Rod Long Stud 0.00
70908F01 PIN 0.00
709261616U01 Bolt M6x12 uni 5739 8.8 steel 0.00
709261627U01 BOLT M6X18 UNI 5739 2.83
709262144U01 SCREW M8X40 UNI 5739 0.39
70932F92 GOVERNOR DRIVE ASSEMBLY 4,259.43
709331621U01 BOLT M6X14 UNI 5739-AISI 316 D 0.66
709332581U01 BOLT M10X14 UNI 5739-AISI 12.67
709332584U01 BOLT M10X16 UNI 5739-AISI 1.35
709332605U01 BOLT M10X35 UNI 5739-STAINLESS 4.17
709332911U01 SUPERCEDED BY D0025287A 5.32
70935F01 SHIM 27.87
70936F01 SHIM 32.06
709372591U01 BOLT M10 X 1.25 X 22 Din 961 6.29
70940F01 STUD 13.04
709442591U01 BOLT M10X1.25X22 UNI 5740-ST D 21.67
71020F01 SHIM 9.94
71021F01 SHIM 9.94
71037F91 CLAMP, EXHAUST TEE 442.48
71053 REPAIR KIT 67.81
71053F91 THRUST PIN 254.90
71054N SEAL-IDLE CUT-OUT VALVE 6.95
71056F91 ASSY, SPRING SEAT 174.54
71060F01 71 149.55
71075F92 OVERSPEED DEVICE 11,932.00
71130F92 FUEL FILTER,DUPLEX 1,566.66
71138838 PID TEMPERATURE CONTROLLER, DI 0.00
71264N SEAL COVER 27.82
71281N CLAMP ASSEMBLY 194.75
71358 REDUCTION I 104.34
71400000030R BALL JOINT 540.71

 
51



November 2025 Diesel Engine Parts List

715002128U01 SCREW M8X22 UNI 5931 0.39
715002645U01 SCREW 0.00
71503F01 1ST PISTON RING 356.20
715041020U01 SCREW M4X10 UNI 5931-AISI 0.43
715041616U01 SCREW, M6X12 A4-80 3.33
715042128U01 SCREW M8X22 UNI  5931 3.04
715042160U01 SCREW M8X85 UNI 5931-AISI 316 14.37
715042617U01 SCREW M10X55 UNI 5931-AISI 4.83
715043255U01 SCREW, M14X30 UNI 5931-AISI316 8.57
715052136U01 SCREW 2.50
715053255U01 M14X30 SOCKET HEAD BOLT K MONE 321.69
715062128U01 SOCKET HEAD SCREW 10.55
715062161U01 M8X90 HEX SOC HD CAPSCREW 1.73
715062645U01 SCREW 5.01
71664F93 OIL PAN-WELDED-ASSEMBLY 28,836.15
71683F01 SEAL, OIL (VALVES) 27.56
71687F01 PLUG, SPECIAL 24.00
71690F01 NUT 12M X 1.25 GRADE 10 4.45
71768F01 SCREW, SPECIAL 53.55
71814F91 FUEL TUBE 71.99
71865F91 ELBOW TUBE 90 82.60
71867F01 NIPPLE TUBE 71.52
71977F01 SEAL 251.92
720-112-040 GAUGE, SLUDGE W/DC SWITCH 8,192.60
72059F03 SCREW, ROCKER ARM ADJUSTING 77.38
72060F01 ADJ. SCREW 24.53
72072F01 Support 1,468.08
721482575U01 SET SCREW DIN 913 45H 5.22
721602932U01 SCREW, M12X1.25 U-ISO 7435-22H 11.50
72167F01 TOOTHED PULLEY 1,801.79
72175F01 BELT, TOOTHED TIMING  type 420 113.04
72199F01 BOLT, HOLLOW 10.44
72223 CROSS-HEAD 596.44
722421542U01 UNION SCREW A-301108-21 2.71
72293F01 SHIM 15.65
72294F91 BRACKET 37.39
72297F91 GEAR SET, BEVEL, MATC 4,163.00
72299 GAUGE, BEVEL GEAR SET ASSEMBLY 1,209.26
72300F01 SHIM 10.44
72369F01 PLATE, LOCKING 26.53
724472855U01 724792534u01 4.34
724810624U01 M6 NUT CLASS 8 DIN 934 0.09
72487F01 SLEEVE, OIL SEAL 1,352.22
72488F01 SEAL, OIL CRANKSHAFT 402.20
724910521U01 NUT M5 UNI 5588-AISI 31 6.50
724911237U01 NUT M12 UNI 5588-AISI 3 3.58
72496F01 BRIDGE, INTERMEDIATE 760.77
72497F01 BRIDGE, EXTERNAL 262.59
725262054U01 NUT M20 UNI5589 0.67
725291645U01 NUT M16 UNI 5589-AISI 316 4.80
725295047U01 NUT M30X2 UNI 5589-AISI 316 DI 70.21
72580F01 GEAR 4,083.31
72592F91 GEARSHAFT, LH 1,032.98
72593F91 ASSY, RH DRIVE SHAFT 2,233.40
72626F01 SPECIAL NUT 10.64
72627F01 ADJUSTING SCREW 11.06
72627F02 TAPPED SCREW 54.25
726411237U01 NUT, M12, UNI 7473 - UNI 3740 1.81
726412020U01 NUT, SELF-LOCKING M20 UNI 7473 1.09
726461032U01 NUT, SELFLOCKING M10 N61-4 0.43
726510624U01 M6 THERMAG NUT N64-86 13.65
726512534U01 NUT, THERMAG M10X1.25 N64-86 21.99
726580419U01 NUT, SELFKNG 4 N61-43 AISI 316 1.78
726580521U01 NUT, SELFKNG 5 N61-43 AISI 316 0.76
726721440U01 NUT, SL M14 UNI 7473 4.33
72672F01 THICKNESS GAUGE 65.88
72743F01 72744f01 65.90

 
52



November 2025 Diesel Engine Parts List

72744F01 SHIM 27.83
72797F01 LEVER 469.51
72901F01 ELBOW TUBE 90 0.00
72904F01 NIPPLE 36.00
72937F01 PIN, CYLINDER HEAD 137.81
72947F01 PLUG, EXPANSION 30MM 316 SS 41.67
72953F02 REAR INSPECTION COVER 400.64
72969F92 OIL NOZZLE ASSEMBLY 52.36
730801002 ACCESSORY GASKET GDM SERIES TY 0.00
73088F01 RING, SEALING 6.72
73101F01 HOSE 0.00
73102F01 SLEEVE 16.56
73103F01 HOSE CONNECTING 34.79
73104F01 HOSE 119.14
73110F01 SLEEVE 45.90
731111032U01 INSERT, HELI 10N6, M10X1.5 2.17
731111440U01 INSERT, HELI-COIL 14N6 5.83
731140827U01 INSERT, HELI-COIL 8 x 1.00 N61 0.80
73152F01 TUBE, NOZZLE HOLDER 366.57
73176F91 TUBE, WATER PUMP OIL DISCHARGE 213.72
73190F01 NUT, SLOTTED RING 92.77
73199F91 TUBE, TEE SPECIAL 282.79
73214F01 FLANGE, SEAL RING 3,057.22
73217F91 TUBE, OIL FROM COOLER TO CENT 426.37
73219F01 FLANGE, BLANK 163.46
73227F04 FLANGE, OIL COOLED RETURN 1,968.60
73238F01 NIPPLE, TUBE 150.24
73239F01 MANIFOLD, WTR FROM PUMP 2,600.00
73240F01 MANIFOLD, WTR FROM PUMP 1,686.41
73242F01 SPACER  8.5 X 16 60.55
73245F01 TEE, TUBE 99.93
732488002 SCREW, M3X35 SS KNURLED 0.00
73250F01 NUT, SPECIAL 17.42
73251F91 PULLEY, TOOTHED 596.49
73254F02 SUPPORT, RH MICROSWITCH 206.35
73255F02 SUPPORT, LH MICROSWITCH 106.86
73269F91 VALVE, OIL PRESSURE REGULATOR 1,776.56
73272F01 CAMSHAFT, RH 12,392.00
732761083U01 PLAIN WASHER 0.33
73276F01 BRACKET 73.03
73277F01 BLOCK, CYLINDER HEAD SIDE 146.58
73295F92 OIL PRESSURE RELIEF VALVE 2,113.00
73298F01 CAMSHAFT, LH 12,392.00
73300F01 GEAR, FLYWHEEL RING 10,847.00
73301F01 USE PN 72223 0.00
73302F93 BRACKET-ASSEMBLY, ROCKER ARM 1,546.19
73304F93 ROCKER ARM ASSEMBLY 574.70
73306F01 BUSHING 103.62
73328F01 FINGER SLEEVE 99.11
733341083U01 WASHER, FLAT 10.5X21 UNI 1.04
733420929U01 FLAT WASHER 9X17 1.13
73351F01 73 115.20
73354F01 PLUG 8.70
73356F01 PLUG, SPECIAL 146.06
73358F01 COVER, CAMSHAFT 132.47
73359F01 COVER, TAPPET PORT 143.45
73364F91 STRAINER, OIL FILLER 172.78
73365F92 CAP, FILLER 169.98
73368F92 BREATHER, CRANKCASE LOWER SEC 737.29
733691645U01 WASHER, COPPER A 16X22 0.94
73369F01 PLUG, EXPANSION 6.09
73385F01 HOUSING, SPRING 156.50
73386F01 PLUG, HOUSING 49.31
73387F01 PLUNGER, SPRING 70.66
73388F01 PLUG 24.88
733962054U01 WASHER 0.80
73398F91 ASSY, PISTON COOLING NOZZLE 484.77

 
53



November 2025 Diesel Engine Parts List

73402F01 BOLT, FLUID PASSAGE 79.11
73409F01 SPACER 53.78
73413F01 BOLT, FLUID PASSAGE 85.29
73417F91 PUMP, LUCAS PRIMING 727.36
73433F02 ROD 45.64
73447F01 FLANGE, BEARING RETAINER 501.82
734640337U01 WASHER, LOCK A 3.2 UNI 1.73
734640449U01 SPRING LOCK WASHER, 4.3 UNI, S 1.67
734642156U01 WASHER, LOCK, A 21 UNI 2.09
734642566U01 WASHER, LOCK A 25 UNI 0.49
734740868U01 LOCKWASHER M8 DIN 127B AISI 31 1.67
734741083U01 LOCKWASHER uni1751 M10 SS 2.20
734741237U01 LOCKWASHER M12 SS 0.38
73484F01 SPECIAL NUT M27X2 382.14
73487F01 COVER, VALVE ROCKER 333.88
735001747U01 RING, SNAP 17 UNI 7435 2.50
735033138U01 SNAP RING 4.45
735034516U01 USE- D0346041A 0.59
73503F91 TUBE, LH 1ST CYLINDER FUEL 591.23
73505F91 TUBE, LH 3RD CYLINDER FUEL 591.23
73519F92 FRONT COVER AND PRESSURE 10,460.00
73521F01 COVER 415.77
73522F91 ASSY, REAR COVER-MCM 1,379.82
73524F01 COVER, RIGHT REAR INSPECTION 478.20
73527F01 CLAMP, DOUBLE FUEL LINE 62.51
73528F91 ASSY, UPPER INTAKE MANIFOLD-MC 3,638.00
73530F93 ASSY, RH EXHAUST MANIFOLD 13,355.00
73604F93 ASSY, LH EXHAUST MANIFOLD 11,716.00
73612F93 ASSY, MNFLD BETW WTR CLR PEDES 1,640.34
73620F01 PEDESTAL, WTR COOLER LH 1,263.33
73624F01 HOUSING, OVERSPEED DEVICE 341.67
73625F01 COVER, OVERSPEED DEVICE 594.71
73628P93 OVERSPEED DEVICE G300 12,506.00
73640F01 FLANGE 362.42
73673 STAND ENGINE POST 642.70
73692F01 SCREW, ADJUSTING 24.60
73711F01 DOWEL, TUBULAR 35.62
73718F01   SPACER 149.60
73723F01 SPACER 43.48
73727F01 SPACER 44.53
73729F01 FLYWEIGHT 375.60
73774F01 PIN,DOWEL 8.14
73778F01 SLEEVE, RELIEF VALVE 513.00
73779F01 DOWEL, TUBULAR 9.98
73783F01 SETSCREW 46.95
73784F01 DOWEL, SPECIAL 37.04
73786F02 PIN,DOWEL (SPECIAL) 50.21
73801F01 SEAL RING 246.99
73806F01 DOWEL, HOLLOW 137.38
73819F01 NUT, SLOTTED RING 60.87
738430624U01 PLUG 101033-06 4.80
738432566U01 CAP 13.98
738803549U01 PLUG M16X1.5 - N64-79 2.67
738852531U01 PLUG M10X1 DIN 906-AISI 5.89
73980F91 TEE FITTING 84.19
7404048F01 Water Seal Ring 0.00
74048F01 O-RING 25.86
74066F91 CLAMP, CAP 106.77
741094843U01 KEY 85.21
741241032U01 KEY A 5X5X25 UNI 660 6.76
741251030U01 KEY A 5X5X22 UNI 660 6.26
741251188U01 KEY A 6X6X25 UNI 660 7.66
741251913U01 SUPERCEDED BY D2008112A 4.19
741750426U01 KEY 2X3.7 UNI 6606 DIN 6888 IS 3.65
741751300U01 KEY 5X9 UNI 6606  DIN 6888, IS 3.35
741751613U01 KEY 6X10 UNI 6606 3.27
742091306U01 HARDENED DOWEL PIN A5X14 UNI63 1.12

 
54



November 2025 Diesel Engine Parts List

742210708U01 PIN, ROLL 3X20 DIN 148 (SUPERC 0.42
742211035U01 PIN, ROLL 4X20 DIN 1481 0.26
742211044U01 PIN, ROLL 4X24 DIN 1481 0.94
742462118U01 PIN -8M6X15 UNI 1797-X5 CR 3.13
742462924U01 PIN-12M6X36 UNI 1707-X5 CR NI 21.63
742521298U01 DOWEL 5x8 UIN 1707 TOL. M6 1.06
742521613U01 DOWEL PIN 6M6X10 UNI1707 1.18
742522112U01 DOWEL PIN 8M6X12 UNI1707 1.41
742522906U01 DOWEL PIN 12M6X18 UNI1707 5.33
74310 UNION 42.80
74348F01 STUB, TURBOCHARGER OIL DRAIN 147.81
744100563U01 RIVET 2.5X5 UNI 7346 1.74
74437F02 MANIFOLD, RH WTR INTERCOOLER 1,028.54
74438F04 COVER, LH INTERCOOLER WTR 817.29
74445F01 PLATE, LOCKING 43.89
74450F01 SHIM 133.58
74532F01 O.RING  2-331,S604-70(Supercee 1.99
74534F01 O.RING 2-329, S604-70(SUPERCED 0.00
74553F01 O.RING  2-334, S604-70 4.05
74554F02 ELBOW, WTR OUTLET OIL COOLER 1,197.23
74558F91 TUBE, WTR, FROM PRE-HEATING 1,018.31
74559F01 PLUG, EXPANSION 7.10
74560F01 ELBOW, WTR FROM RH INTERCOOLER 870.63
74561F01 ELBOW, WTR FROM LH INTERCOOLER 2,165.00
74562F01 STUD, PLAIN, K-MONEL 273.38
74564F01 O.RING, 2-336,S604-70 2.40
74596F02 CAP, FRONT COVER 105.40
74630F92 VALVE, RELAY 2,786.00
74631F91 BUTTON, PUSH 158.67
74633F91 VALVE, AIR STARTER SOLENOID 1,618.53
74641F01 BRACKET, WTR MANIFOLD 27.84
74642F01 BRACKET, WTR MANIFOLD 20.86
74646F01 BRACKET, WTR MANIFOLD 36.52
74647P01 SHAFT, TACHOMETER DRIVE 2,104.00
74656F01 DOWEL, TUBULAR 199.98
74660F93 ASSY, BARRING DEVICE 4,939.00
74663F01 COVER, BARRING DEVICE 118.31
74664F01 COVER, BARRING DEVICE WITH SP 125.60
74667F01 WASHER, SPECIAL 34.78
74669F01 BUSHING, SPLIT 31.43
74674F01 SPACER 165.97
74714F93 LUBRICATOR, AIR 3,182.00
747223F01 SPECIAL WASHER 0.00
74722F91 VALVE, CHECK 304.31
74723F01 WASHER, SPECIAL 20.00
74731F91 NIPPLE, PRESSURE PORT 181.14
74734F01 O.RING  2-212 S604-70 0.80
74737F95 ASSY, FLYWHEEL HOUSING RE-INFO 12,146.22
74741F92 TUBE, PRELUBE OIL FROM PAN TO 356.20
74743P91 VALVE CHECK 551.26
74745F01 PEDESTAL GASKET 29.52
74747F91 VALVE, 3-WAY BALL 377.34
74768P91 VALVE PRESSURE RELIEF 104.33
74779F01 RING,SNAP 4.45
74785F91 DEVICE, EMERGENCY STOP GENERAL 4,016.00
74788F01 74790f01 26.72
74792F91 ASSY, EMERGENCY STOP BELLOWS 3,114.37
74795P01 SPRING 149.07
74799F01 SCREW, ADJUSTING 12.28
74800F01 NUT, CAP 50.75
74805P01 YOKE, RACK 299.89
74810F01 PIN, THREADED 20.00
74811F01 BOLT, SPECIAL 81.24
74812F92 THERMOCOUPLE 1,810.00
74813F01 SET SCREW 0.68
74817F02 SPRING 269.52
74825F93 FILTER, FLUID 2,694.20

 
55



November 2025 Diesel Engine Parts List

74841P95 FUEL FEED PUMP-COMPLETE 4,672.00
74852F93 ASSY, OIL PAN 12,477.00
74858F01 DOWEL, SPECIAL 54.34
74865F01 KNOB 5.92
74868P02 COUPLING, GOVERNOR DRIVE 854.87
74877F01 COVER, TIMING REAR-MCM 1,072.59
74878F01 COVER, LEFT REAR INSPECTION 721.20
74879F01 ROD 55.12
74880F01 ROD 60.55
74881F01 PLUNGER 159.98
74885F01 LEVER SHAFT 142.72
74914F01 GASKET 49.40
74924F01 0.RING  5-321 S604-70 16.06
74925F01 GASKET, INTERCOOLER WTR SIDE 5.96
74934F01 COVER 171.98
74937F01 FLANGE, RAW WTR INLET 120.18
74947F91 TUBE, BEVEL GEAR LUBE OIL 2ND 281.70
74955F01 GASKET, OIL PAN 27.13
74959F91 TEE, TUBE 267.10
74960F91 TUBE, DELIVERY FUEL 1ST SECTIO 354.73
74961F02 CRANKCASE BREATHER 1,483.58
74965F91 TUBE, 90 DEGREE ELBOW 268.22
74966F91 TUBE, FUEL PRIMING PUMP DELIVE 233.76
74967F91 TUBE,PRIMING PUMP SUCTION 310.98
74969F91 TUBE, FUEL FILTER FITTING 135.22
74972F91 TUBE, DRAIN FEED PUMP 247.56
74983F01 0.00
75011P01 SPRING 28.69
75021F01 LEVER, INTERNAL STOP-MHC 221.18
75043F91 GUIDE, OIL DIPSTICK 330.39
75044F01 GASKET 8.32
75053F01 GEAR, DRIVING (SUPERCEDED BY 440.84
75054F01 GEAR, DRIVEN (SUPERCEDED BY 1Q 440.84
75083F01 BUSHING 105.88
75083F02 BUSHING 43.01
75084F92 ASSY, CENTRAL DR SHAFT 944.68
75085F01 LEVER STOP 203.10
75086F01 PIN, LEVER STOP 18.99
75091F01 SHAFT, BARRING DEVICE 170.72
75092F01 GEAR, BARRING DEVICE 872.69
75096F01 SPRING 36.52
75099F91 0.00
751024344U01 BALL BEARING RIV 16011 30.01
751024472U01 BALL BEARING RIV 16014 210.75
751201747U01 BEARING,BALL  RIV6203 9.79
751202566U01 BALL BEARING RIV 6205 15.70
751203075U01 BALL BEARING, RIV 6206 50.88
75120F91 CLAMP,OIL DIPSTICK GUIDE 34.59
75127F91 BREATHER, CRANKCASE UPPER SEC 1,809.06
75129F91 751302566u01 411.95
751302566U01 BEARING BALL  RIV6305 322.56
751303198U01 BEARING, Replaced by 1P702368 94.20
751303683U01 BEARING, BALL (RIV6308) 146.07
75131F91 NIPPLE,TUBE 535.58
75135F91 FITTING, COCK 85.98
75137F91 TUBE, AIR 210.59
75184P91 VALVE,RELIEF 46.42
75189F01 BRACKET, EXHAUST TEE LH UPPER 100.86
75192F91 GUARD, TOOTHED BELT SAFETY 902.74
75194F01 BOLT, DRILLED HEAD 58.91
75199F92MOD5 DIPSTICK ASSEMBLY, OIL 747.72
75202F91 INJECTOR (Commercial Tip no 12 432.55
75229F01 STUD FOR SECURING INJECTO 35.05
75235F01 WASHER 1.65
75245F01 BRIDGE CLAMP FOR SECURING 59.00
75251F01 WASHER,SPECIAL 6.09
75252F01 SMALL BLOCK 48.53

 
56



November 2025 Diesel Engine Parts List

75289F01 SPRING WASHER M10 3.94
75291F01 SPECIAL NUT 21.44
75325F01 0.00
75328F01 POINTER, TIMING 30.00
75377F01 SHAFT 87.36
75378F91 LEVER, AMOT VALVE 228.54
75379F01 SHAFT 30.93
75380F01 ROD 300.89
753812566U01 BEARING,BALL 302.76
75381F91 LEVER, AMOT VALVE 187.01
75382F01 ROD, LH ADJUSTING 72.77
75383F01 ROD, RH ADJUSTING 192.32
75384F01 LEVER FORK 401.69
75386F01 PINION 704.51
75389F91 7543017 294.23
75411F01 NOZZLE HOLDER 133.75
754301747U01 BEARING, THRUST BALL 267.98
75452F91 SHIELD, TURBOCHARGER (RH) 4,744.00
75453F91 SHIELD, TURBOCHARGER      LH 4,095.00
75454F91 SHIELD, EXHAUST TEE HEAT 6,236.37
75455F91 FLANGE HEAT SHIELD 695.28
75462F01 CHAIN 24.21
75470F01 CLAMP, SINGLE FUEL LINE 170.48
75471F01 CLAMP, TRIPLE FUEL LINE 26.72
75492F01 RETAINER, SPRING 375.60
75499F01 NUT 200.00
75505F91 CLAMP, OIL FILTER UPPER BAND 158.33
75508F91 MAG PICK UP 802.22
75523F91 24v SOLENOID 1,440.37
75524F91 VALVE, BALL COCK-FEMALE ENDS 90.00
75527F91 PLUG, CABLE CONNECTING CANNON 25.10
75540F91 CYLINDER FUEL TUBE, RH 1st 886.83
75541F91 CYLINDER FUEL TUBE, RH 2nd 886.83
75544F91 CYLINDER FUEL TUBE, RH 5th 886.83
75642F01 GASKET 31.68
75648F01 REAR POWER CASING DOWEL 12.31
75654F91 CYLINDER FUEL TUBE, LH 4 849.89
75656F91 CYLINDER FUEL TUBE, LH 6th 1,002.96
75658F91 CLAMP, OIL DRAIN TUBE 50.00
75659F91 CLAMP, OIL TUBE 3.86
75663F01 BRACKET, FUEL LINE 64.37
75664F01 BRACKET, FUEL LINE 38.74
75665F01 BRACKET, WTR TUBE 139.84
75667F91 CLAMP, WTR TUBE-MHC 43.48
75674F91 BRACKET, FUEL LINE 189.95
75675F01 BRACKET, FUEL LINE 82.42
75686F91 TEE, TUBE ON INJECTION PUMP 670.25
75690P91 THERMOSTAT 29.56
75732F91 VALVE, ELECTRO FOR PRELUBE OIL 946.37
757403380U01 ROLLER BEARING,RIV NJ307 ECP 434.96
75748F01 BUSHING, COLLAR 38.26
75749F01 WASHER, SPECIAL 38.30
75768F91 ASSY, CONNECTING BAR 291.19
757912566U01 BEARING, BALL 280.83
75802P01 ROD, SPHERICAL END-MALE 156.73
75831F01 COVER, THERMOSTAT 206.60
75835P01 SPRING 26.09
75991F01 ELBOW, WTR OUT FROM OIL CLR T 853.94
76035F01 BOLT,SPECIAL 45.90
76036F01 BOLT, MAIN BEARING CAP 267.15
76037F01 BOLT, CYLINDER HEAD 146.75
76038F01 BOLT, CYLINDER HEAD 165.19
76039F01 BOLT, SPECIAL 314.88
76048F91 TUBE, RH 2ND & LH 3RD CYLINDER 587.73
760557637U01 TAPER ROLLER BEARING 220.10
76064F91 TUBE, ELECTROVALVE OIL 82.02
76067F91 TUBE, 90 DEGREE ELBOW 51.65

 
57



November 2025 Diesel Engine Parts List

76069F91 TUBE, OIL DELIVERY 643.40
76071F91 TUBE, RH TURBOCHARGER OIL DR 798.16
76074F01 FLANGE 44.63
76087F91 COOLER, LUBRICATING  BEHR 11,283.00
76088F91 CLAMP 32.98
76090F91 ASSY, OIL COOLER HOUSING 6,586.00
76091F92 ASSY, OIL COOLER 43,499.00
76118F01 VALVE 57.19
76155F01 GUIDE, VALVE 98.16
76206F01 GASKET 0.00
76207F01 GASKET 165.00
76208F01 PAN GASKET 123.35
762661850U01 RING, SNAP BR 18 INA 15.89
76344F01 PLUG 22.47
76440F01 SPLINED COUPLING 3,936.87
76440F91 COUPLING, SHEAR POINT-LCS 547.43
76456F01 IMPELLER, RAW WTR PUMP 1,500.00
76457F91 ASSY, NOZZLE AND HOLDER .40 ti 953.16
76457F91R INJECTOR, OVERHAULED 571.90
76491F95 CRANKSHAFT ASSEMBLY 8V 103,718.82
76501F92 2,359.69
76503F92 PAN ASSEMBLY, OIL 10,798.57
76649F91 OIL SEAL 179.43
76666F01 UNION 25.31
76673F91 OIL FILTER 101.48
76689F01 DRIVE SHAFT, WATER PUMP 76.98
76699F91 THERMOSTAT    79DEG C 306.75
76714F01 Driving Gearwheel Shaft 0.00
76715F01 Driven Gearwheel 0.00
76716F91 GEAR-ASSEMBLY 102.05
76717F01 Bush 0.00
76718F01 Spindle 0.00
76719F01 Gear Shaft 0.00
76720F91 Gear Shaft 0.00
76729F01 PLATE 358.36
76744F01 MANIFOLD 49.43
76765F01 Bush for Oil Pump Body 0.00
76780F01 FLYWHEEL RING GEAR 5,190.00
76801F91 ELECTRICAL STARTER 4,073.50
768113075U01 PLATE, LOCKING 30 N 64 0.60
768211747U01 RING, SNAP -INA 'WR 17' 46.53
768310827U01 Ball 3.82
76831F01 NUT 38.49
76849F01 SPRING 97.38
76883F01 SHIM 747.03
76887F01 O-RING 8.27
76888F01 O-RING (REPLACED BY P/N D31134 4.35
76889F01 O-RING 151 SP3 17.80
76921F01 NUT, SPECIAL 32.76
76935P01 BUSHING 499.58
76939F91 DAMPER, NONMAGNETIC VIBRATION 15,996.14
76941P01 BOLT, SPECIAL 132.15
76942F92 SHIELD, VIBRATION DAMPER SAFET 636.67
76961P01 SHAFT 623.35
76978F91 FUEL TUBE 269.97
76981F01 TEE, TUBE 376.31
76984F91 FUEL TUBE 117.99
76985F91 FUEL TUBE 981.55
76986F91 FUEL TUBE 981.55
77008F91 ROD, PUSH 84.24
77036F02 GUIDE PIN 92.16
77037F01 PLUG 60.06
77072F92 SUPPORT, AMOT VALVE RH 1,626.00
77073F91 SUPPORT, AMOT VALVE LH 609.32
77083F01 FLANGE, NOZZLE HOLDER RETAINER 55.65
77197F01 GEAR 1,335.75
77198F01 GEAR 979.55

 
58



November 2025 Diesel Engine Parts List

77199F03 COVER 81.67

77232F01 BRACKET, EXHAUST TEE 1,111.36

77234F01 FLANGE 932.13

77277F01 SCREW, TIMING POINTER 52.71

77298F01 WASHER, FLAT 1.41

77354F01 SHAFT 164.78
77356F01 SPACER 47.99
77358F01 TOOTHED COUPLING 82.39
77462F01 GASKET 18.29
77518F01 ELECTROLYTIC STRAP 59.12
77531F91 CYLINDER FUEL TUBE 665.65
77532F91 CYLINDER FUEL TUBE 665.65
77535F91 CYLINDER FUEL TUBE 637.92
77536F91 CYLINDER FUEL TUBE 665.65
77591 VARTA BATTERY SET BAT012001000 0.00
77662F02 STUB 130.07
77751F01 O-RING 2-337 S604-70 3.88
77776F91 TEE, TUBE 111.99
77779F91 VALVE 351.96
77791F91 COVERING AY, SUPPORT UPR 275.02
77791F92 RH SUPPORT ASSY 2,580.09
77792F92 COVERING AY, SUPPORT UPR 1,407.64
77793F91 MANIFOLD AY RH HEAD WTR OUTLET 2,965.76
77794F91 MANIFOLD AY LH HEAD WTR OUTLET 2,887.00
77797F91 LEFT WATER OUTLET MANIFOLD COM 0.00
77819F02 VALVE 30 DEGREE 409.56
77826F91 INJECTOR TIP  .40 314.88
77977F91 CON ROD BEAR- 79998F91 CAN ALS 1,385.90
77978F91 SUPERCEDED BY 1S346181 931.53
78008F02 COVER 0.00
78086F01 WATER MANIFOLD 263.44
78087F01 FLANGE 459.94
78088F91 WATER MANIFOLD, PIPE 1,063.52
78115F02 LINER, CYLINDER 5,004.00
78160F02 ORING 2-167 V1041-85 129.96
78183F91 FUEL TUBE 66.00
78184F91 FUEL TUBE 44.00
78209F01 PLUG 468.63
78304F01 LIFTING HOOK 0.00
784090419U01 PIPE NIPPLE 7.00
78417F01 PIN, LEVER STOP 148.38
78430F01 SEAT, PIN 577.14
784400610U01 STRAIGHT ADAPATER 56.82
784441645U01 NIPPLE, TUBE -FOR C 10217 104.01
784463582U01 TEE, TUBE FOR C111034-1617 95.50
784472902U01 NIPPLE, TUBE FOR C 10202 62.60
784474083U01 NIPPLE, TUBE FOR C 1020 15.06
784490613U01 TUBE, 90 DEG ELBW FOR E 107039 175.76
784490817U01 TUBE, 90 DEG ELBW FOR 107039 217.35
784492021U01 ELB, 90D TB, OR E-107039-2021 182.95
784522021U01 ELBOW, 90 DEGREE TUBE 41.58
784522582U01 TUBE, 90 DEG ELBW FOR C 107039 91.30
784523584U01 ELBOW, TUBE 178.99
784524635U01 TUBE, 90 DEG ELBW FOR C 107039 528.53
784530610U01 45 DEG ELBOW 37.99
784571850U01 NIPPLE, TUBE FOR C 10206 355.48
784581032U01 TUBE, 90 DEG ELBW FOR C 107040 89.72
784622054U01 TUBE, 90 DEG ELBW FOR C 110011 185.80
784641237U01 UNION 5.01
784650827U01 UNION CROSS 103.01
784681010U01 UNION FOR A102100-1010 23.48
784681013U01 NIPPLE, TUBE 8.35
784811645U01 UNION TEE 62.56
784830612U01 NIPPLE, TUBE 4.59
784840613U01 90 ELBOW 10.24
784870613U01 90 ELBOW, TUBE 25.19

 
59



November 2025 Diesel Engine Parts List

784871621U01 TEE, TUBE 52.00
784880610U01 UNION 4.59
784892033U01 FITTING 116.74
78496F91 AIR FILTER ( HOUSING + FILTER 1,625.50
785260624U01 NIPPLE, TUBE FOR E 10206 104.33
785280613U01 NIPPLE, TUBE FOR E 10202 129.97
785280817U01 NIPPLE, TUBE -FOR E 10202 78.29
785280827U01 NIPPLE TUBE FOR E 10202 85.55
785310610U01 TUBE, 90 DEG ELBW FOR E 107040 201.12
785320624U01 NIPPLE, TUBE FOR E 10200 25.00
785321237U01 STRAIGHT FITTING 25.00
785480813U01 TEE, TUBE FOR E 111034 1,304.00
78548F01 CAP RETAINING SCREW-BOLT 114.76
78553F01 BOLT, CYLINDER HEAD 23.54
78555F01 BOLT, CYLINDER HEAD 21.19
785761032U01 NIPPLE TUBE FOR C 10303 16.35
78576F01 IMPELLER FOR WATER PUMP 167.00
78576F91 IMPELLER 125.00
78589F01 GASKET, COVER 88.84
78593F91 TUBE 76.09
78601F02 SECTION 22.00
78608F01 GASKET 19.86
78609F01 MANIFOLD 42.37
78619F01 BUSHING 32.96
78622F01 TOOTHED COUPLING 350.00
78664F01 GASKET 107.74
78667F01 CYLINDER LINER 871.03
78675F91 OIL SEAL 292.77
78704F91 ACTUATOR CONNECTOR 686.00
78705F91 R.V.D.T. CONNECTOR 1,155.24
78706F91 CONNECTOR  PICK-UP MPU 401.69
78742F02 HEAD GASKET 445.25
78961F02 Support 0.00
78962F01 Rod 0.00
78963F91 Lever 0.00
78964F02 Plate 0.00
78965F01 SPRING 42.79
78967F01 Plug 49.61
78968F01 Spring 50.08
78969F91 Bracket 208.14
78970F01 Replay 0.00
78992F91 SHIELD, TURBOCHARGER AY 916.67
78997F91 TUBE, OIL TURBOCHARGER 452.72
79007F91 TURBOCHARGER EXHAUST TEE AY 6,228.74
79008F01 RING, EXHAUST TEE 468.04
79009F02 FLANGE, SEAL RING-MCM 656.86
79010F01 SEAL RING 376.47
79012F01 GASKET 134.57
79015F01 STUB, CONNECTING 193.19
79039F01 THERMOSTAT (RANGE 75-90) 313.00
79230F01 PLUG, SPECIAL 147.81
79234F01 STEM, THERMOSTATIC VALVE 351.31
79235F01 PIN, GRADUATED 93.03
79237F01 NUT, ADJUSTING 26.08
79308F91 INJECTION PUMP 102,952.62
79308F91R PUMP, INJECTION 1708 59,205.60
79364F01 PLUG 15.99
79372F92 EXPANSION TANK ASSEMBLY 3,885.26
79549F91 VALVE, AIR PRESSURE REDUCING 592.63
79575F91 CHECK VALVE IFM 107.16
79601F01 FRESH WATER PUMP IMPELLER 566.82
79609F91 ELEMENT, AIR FILTER 559.23
796862590U01 CLIP 2.59
79712F01 GASKET, EXHAUST BELLOW 0.00
79957F91 FORK ASSEMBLY 1,564.66
79964F92 CYLINDER AY, HYDRAULIC CONT. 1,691.95
79967F02 GASKET 17.81

 
60



November 2025 Diesel Engine Parts List

79968P01 PLUNGER, CONTROL VALVE 862.39
79969F01 KNOB 40.16
79970F01 SPRING 77.98
79975F01 O-RING 3225, 2-140 0.74
79998F91 BEARING SLEEVE 1,270.79
801733 MOUNTING RAIL 1.47
8112340 STUD RUBBER MOUNT 2XM6 STUDS 0.00
812A01 STAND, ENGINE ROTATABLE TEST 142,124.04
820003901F91 PRESSURE SWITCH 0-2.5 BAR 1,886.00
820015104F91 PRESSURE SWITCH 14 BAR 1,519.80
82100000710R MANOMETER DIA 100, 160 BAR 279.97
8242-130 GOVERNOR - EGB2P 12,491.67
824900588F91 LEVEL SWITCH 1,115.03
824902240F91 TEMPERATURE SWITCH 1,501.80
824902391F91 TEMPERATURE SWITCH(HIGH LUB.TE 1,781.77
824902498F91 HEATER 1,380.69
824902499F91 PRESS. SWITCH 1,297.83
83308-200 PRESSURE SWITCH, 150-200 PSI 66.24
8533660000 RELAY, MODULE, 1N/O, 6A-RC 108.16
86700000150R VISUAL LEVEL INDICATOR 60.00
870304980 BOLT 795.05
88900000798R CARD AI TSX AEZ 802 1,222.58
88900013148R BATTERY 40.00
88900018580R CONVERTER/ISOL (NECESSARY WITH 1,199.84
88900106790R MONITORING RELAY 999.87
88900108030R GEAR MOTOR RH158 339.95
88900111100R INCLINOMETER (NEW TYPE) 12,398.35
90-1096 AIRSEP HOUSING 1,554.00
90-1348 CANISTER, AIRSEP 0.00
900568-10C REUSABLE FITTING SS 32.00
900568-12C REUSABLE FITTING SS 18.90
900568-16C SS SLEEVE 27.42
900568-20C FERRULE 188.60
900568-5C FERRULE 21.40
900568-6C REUSEABLE FTG 12.08
900599-4S ADAPTOR PLUG SAE37 2.96
906934 SURGE SUPPRESSOR 485.93
907275 SEAL 37.96
907283 GASKET P/N 1.411.039 23.70
908884 PINION, STARTER 2,443.24
910021 MUFFLER FOR LUBE OIL PRIMING P 46.77
910176 0.00
910375 ADJUSTING SHIM BOX 307.09
910407 NUT, M8 BRASS 3.40
910427 0.00
910429 0.00
910430 0.00
910431 0.00
910432 0.00
910442 0.00
910443 0.00
910445 0.00
910446 0.00
910447 0.00
910448 0.00
910449 0.00
910450 0.00
910452 0.00
910453 0.00
910454 0.00
910455 0.00
910456 0.00
910459 0.00
910460 0.00
910461 0.00
910462 0.00
910463 0.00

 
61



November 2025 Diesel Engine Parts List

910464 0.00
910465 0.00
910466 0.00
910467 0.00
910468 0.00
910469 0.00
910473 0.00
910474 0.00
910475 0.00
910476 0.00
910477 0.00
910483 0.00
910484 0.00
910492 0.00
910493 0.00
910494 0.00
910495 0.00
910496 0.00
910497 0.00
910931 TURBO CHARGER REPAIR KIT 348.50
911010 RELAY, 24VDC 3L+1R, 3TH2031-0B 191.94
911011 CONTACT 79.39
911012 TIMER E21F06 K16.6 499.94
911016 ABB RR 131 TURBO KIT 7,227.05
911108 GASKET 0304125 9.94
911195 RELE-RELAY 175.82
911206 SEALS KIT 138.79
911207 PAPER INSERT 7.94
911231 DC CONFIGURABLE CONVERTER MCR- 651.10
911232 CURRENT CONTROL RELAY 536.49
911280 BOWL GASKET 2000/10 11.30
911284 24Vdc 120°C WATER TEMPERATURE 367.90
911285 24Vdc 10BAR OIL PRESSURE GAUGE 292.32
911291 TIMER, 24VDC MULTIFUNCTION-LCS 48.00
911360 24VDC 2 CONTACTS 6A RELAY 45.42
911362 24Vdc 3NO+2NC AUXILIARY RELAY- 332.48
911366 24 VDC 1 CONTACT 6A RELAY 32.73
911377 2 STABLE POS. SELECTOR SWITCH 95.98
911384 KEY SELECTOR SWITCH 2 STABLE P 80.42
911400 DIFFERENTIAL SWITCH 25A ID=0.3 409.91
911401 SEAL RINGS 4.79
911404 FLAT SEAL RING 3.48
911417 GASKET Inj. Pump Side Cover 75.25
911418 GASKET 0.00
911494 BLEED SCREW 30408 4.82
911507 GEAR, SPUR (LEFT AND RIGHT) 275.44
911508 DRIVING SHAFT B40/24 118.25
911509 DRIVING SHAFT B40/21 146.94
911513 SLEEVE, BEARING 839.89
911514 SLEEVE, BEARING 791.89
911634 SAFETY VALVE 1,933.00
911667 LID GASKET 2000/10 12.81
911669 BOTTOM RUBBER 60 SH 569.93
911672 GALI AIR STARTER PINION 929.88
911675 UPPER RUBBER 50SH 442.37
911776 FUSE HOLDER 0.00
911800 ZINC ANODE (FUEL) 71.57
911803 FUEL COOLER KIT 193.27
911970 GASKET KIT 3,095.25
911973 PLUG 25.30
911978 O-RING 55.07
911980 CARTRIDGE FILTER 2000/18 135.63
911983 Thermo Switch 2,057.06
912009 RELIEF VALVE 1417410090 2,499.67
912058 24V ELECTROVALVE 1,568.50
912103 PLUG 10.00
912107 KIT- MODIFICATION LUBE OIL CIR 2,336.97

 
62



November 2025 Diesel Engine Parts List

912122 CENTRIFIGUL OIL FILTER 3,149.00
912171 CONTROL RELAY 459.06
912227 AUXILLARY RELAY 67.61
912256 FUSE STI 1P 10,3X38/15636 68.75
912257 FUSE STI 1P 22X58 / 1411063/ 1 201.99
912258 AUT. BREAKER C60H 2P 2A CURVE 547.91
912259 AUTOMATIC BREAKER C60H 2P 4A C 404.84
912260 AUT. BREAKER C60H 2P 6A (24917 513.54
912261 C60H 3P 10A CIRCUIT BREAKER 776.93
912262 IEC MAN STARTER 4.0-6.3A 3P MA 525.99
912263 FUSE STI 2P 14x51 229.08
912270 3 POS KEY SWITCH XB4BG41 226.43
912296 PAPER FILTER ELEMENT 167.37
912297 GASKET KIT FOR CENTRIFUGAL FIL 1,654.73
912316 ORING KIT (INCLUDES 6408-10 SO 902.28
912322 LAMP, VOLTAGE PRESENCE (KA0001 1,000.35
912324 BEARING HOLDER 60-3910212 988.65
912330 HEATER  23V103029003000 1,625.53
912331 THERMOSWITCH 1,064.21
912332 ELECTRIC PUMP 4,041.00
912333 GASKET 1-1/2 06BEL03505A 752.96
912335 GASKET, COPPER 06IFM035011 18.00
912336 TEMP SWITCH 579.92
912337 CLAMP, RUBBER 21.89
912338 MANOMETER 0-10 BAR 372.62
912339 GASKET 5125058 133.98
912340 ORING 0302703 8.07
912341 ORING 0301202 2.94
912342 PLUG 5127086 120.18
912343 GASKET 301125 4.79
912344 FILTER 772002401 97.93
912345 GASKET 0301702 3.59
912346 PIN--25-0091901 3.60
912347 OIL RETAINER DISC 60-0040212 1,119.04
912348 FUSE STI 3P 10,3x38 184.51
912350 GASKET 0300615 3.24
912351 GASKET 0300625 3.24
912353 INTERRUTTORE 175.17
912354 RELAY, UNDERVOLTAGE 220V 60Hz 3,969.48
912355 RELEY 135.77
912356 RELEY 149.35
912357 RELEY 186.72
912358 TIMER 284.83
912361 RELAY 41.90
912365 PULSANTE ROSSO 46.46
912366 RELAY4SPDT 24VDC 129.99
912367 CONTATTORE 134.71
912369 PULSANTE VERDE 69.55
912370 PULSANTE GIALLO 98.12
912377 TURBOCHARGER REBUILD KIT, LCS 1,203.21
912386 AIR STARTER VALVE 5202175 378.50
912389 ORING 0.00
912391 ORING 0.00
912392 ORING 0.00
912416 HORN SIGNAL 276.47
912428 ENGINE SAFETY SWITCH 1.6 / 2.5 284.88
912443 16 CHANNEL THERMOCOUPLES ANALO 14,363.21
91251A550 SKT, HD CAP SCREW, 1/4"-20 X 2 3.36
912560 TACHOMETER 1800 RPM 1,381.68
912571 MAIN AUTOMATIC CIRCUIT BREAKER 486.89
912572 6 / 10 A CIRCUIT BREAKER 348.39
912573 24 VDC 25 A CONTACTORS 292.97
912574 6 VAC-1.2 W INCANDESCENT BULB 11.48
912575 AUXILIARY RELAY 24 VDC 10 A 65.49
912577 TFT 640X480 OPERATOR PANEL- LC 18,270.57
912578 PROFIBUS DP/DP COUPLER 3,588.31
912579 PROFIBUS-DP MASTER BOARD 11,338.69

 
63



November 2025 Diesel Engine Parts List

912580 CPU TSX PREMIUM 12,946.06
912582 OVERVOLTAGE ARRESTER 912.16
912583 DIODE MODULE 1600 V 80 A 352.35
912584 CIRCUIT BREAKER 1P 16A 110.85
912585 CIRCUIT BREAKER 3P 6A 435.49
912586 PT100 SENSOR FOR BEARING 883.66
912601 METERING UNIT 87.64
912603 METERING UNIT BOSCH # F00B C80 6,091.02
912604 O-RING 100 X 3 Bosch # 2 410 2 3.45
912629 SHAFT FOR SEA WATER PUMP 2,644.38
912698 PULSE COUNTER B58FA4 813.80
912975 LID GASKET 2000/18 81.99
913019 TFT 640X480 OPERATOR PANEL (EX 12,659.00
913034 LID GASKET 10L 50.08
913045 SPACER-60-6810212 170.96
913046 SHAFT- S/W PUMP 60-6110212 1,504.94
913048 WASHER21X36X3 5.21
913052 SPACER-60-6800212 234.07
913105 HEATER 6KW-440V 2,367.00
913109 SEAL 317.81
913110 ELASTIC ELEMENT 2K5714A001-C 14,780.00
913111 MEMBRANE ASSEMBLY 2K57620029-C 8,694.50
913130 VALVE, PNEUMATIC MOTOR 0.00
913138 SAFETY RELIEF VALVE 527540 863.50
913159 AUTOMATIC BREAKER IC60H 2P C 4 694.23
913160 AUTOMATIC BREAKER IC60H 2P C 6 694.24
913161 AUTOMATIC BREAKER IC60H 3P C 1 1,144.77
913213 ORING 0.00
913230 VOLTAGE CONTROL 4,399.41
913253 GASKET KIT FOR S/W PUMP 473.74
913254 SEA WATER PUMP IMPELLER KIT 3,089.38
913255 BEARING KIT S/W PUMP 877.30
913259 GASKET KIT, PUMP 520.34
913260 IMPELLER KIT PUMP 3,128.00
913262 BEARING KIT PUMP 1,657.00
913264 SHAFT KIT, PUMP 1,852.00
913265 DISK 0.00
913266 SCREW 0.00
913277 TIMER SIEMENS 532.53
913350 CABINET, LOP 5,399.28
913351 BREAK SWITCH 419.94
913352 INSERT FEMALE 72 PIN WITH HOUS 439.94
913353 PIN FOR INSERT 72 WITH HOUSING 3.59
913354 INSERT FEMALE 40 PIN WITH HOUS 419.94
913355 PIN FOR INSERT 40 WITH HOUSING 3.59
913388 ROTATING RECTIFIER 3,499.53
913429 DC CONVERTER 24V DC 8A 1,085.07
913431 64 PIN INSERT WITH FLYING HOUS 108.50
913432 HOUSING 559.23
913459 ROTATING DIODE (INVERSE) 323.95
913460 ROTATING DIODE (DIRECT) 323.95
913480 MODULAR TIMER 16 A 173.19
913484 BEARING NOISE TESTER FOR BEARI 9,869.99
913485 HEAD SET FOR BEARING CHECKER 1,987.18
913486 PROTECTION  COVER FOR BEARING 391.00
913487 SHOCK PULSE TRANSDUCER FOR BEA 5,160.27
913524 PULSE COUNTER 896.87
913540 ORING for 00H86800KT Pump Casi 13.85
913557 ELASTIC COUPLING ELEMENT (STEP 7,256.00
913558 ELASTIC COUPLING ELEMENT(NO ST 7,219.00
913612 AUXILIARY CONTACTOR 6A 1NA+1NC 69.69
913613 SWITCH 2P OFF-ON 399.59
913616 SWITCH MAGNETERMIC 2P C4 Icn 6 196.68
913617 SWITCH MAGNETERMIC 2P C10 Icn 147.92
913620 SWITCH MAGNETERMIC 3P C2 LkA I 299.96
913623 SWITCH 4P OFF-MAN-AUT-TEST 925.28
913625 TIMER RELAY (OLD E21F33) 513.16

 
64



November 2025 Diesel Engine Parts List

913629 FREQUENCY CONVERT MCR-F-UI-DC 238.87
913634 CRONOGIROMETRO 0#2500rpm (4#20 919.87
913637 BLACH PUSH BUTTON METAL 1L+1R 61.59
913642 TIMER-ANALMULTISCA30H PAU-LAV- 489.93
913644 PANNELLO ALLARMI 6,760.00
913651 AUTOMATIC SWITCH 3X20A 418.81
913652 INTERRUTTORE MAGNE. 3P C16 239.41
913653 SWITCH 3P 471.06
913654 TRANSFORMER 690/380v 7.5 kVA 3,625.60
913655 INTERRUTTORE MT 3P C10 Icu 15k 243.96
913656 SWITCH 0,2.2-3A,VT 196.86
913657 AUXILIARY CONTACTOR 1L+1R VT 45.71
913659 SWITCH 3P MAN 504.08
913712 SELECTOR, SCHEME C 123.89
913713 SELECTOR WITH KEY (SCHEME D) 281.80
913714 SELECTOR W/ KEY (SCHEME F) 567.00
913721 FUSE 167.26
913799 COUPLING ELASTIC 11,056.00
913811 RETRO FIT KIT, FUEL FILTER REL 1,276.00
914015 GAUGE HOLDER FOR PREHEATING 1,354.34
914090 TURBINE ALIGNMENT KIT 13,707.00
914136 PROTECTION GRID 0.00
914287 CHECK VALVE  J/W 108.47
914293 LONG BLOCK MODIFICATION KIT 1,277.60
914314 CHECK VALVE 248.40
914463 THERMOSTATIC ELEMENT 37-47 C 1,286.05
914464 THERMOSTATIC ELEMENT 40-50 c 1,286.05
914531 VALVE, CHECK 202.59
9202-15 CUTTING RING 15MM 4.53
93100000220R SEAL RING 2,003.21
9322400160169 MTU MOTOR CAPACITOR 80.85
932968-100 CONNECTOR, FLOAT SWITCHES 4.51
93300001320R U-AUTOMATIC GASKET 198.00
93300003778R SEAL U-RING 1,328.40
93300003788R O-RING SEAL 19.80
936009 FRESH WATER PUMP KIT 80.12
936014 CYLINDER HEAD GASKET AND O-RIN 423.60
937695206U01 ROTARY SHAFT SEAL 30.47
937703726U01 SEAL, OIL MIM 17X30X7 NITRILE 26.42
937706522U01 SEAL, OIL MIM 50X65X8 NITRILE 10.53
937747606U01 RING, SEAL  45X65X8 VITON DIN 44.08
937748162U01 RING, SL M115X140X12 DIN 3760A 71.68
937775238U01 SEAL, RING OIL 30 X 50 X 7 DIN 48.44
938241829U01 O-RING, OR-123*VITON 2.00
938244373U01 O RING (2-141) 1.95
938270949U01 O-RING, N497 0035-9103 4.17
938271829U01 O-RING 123       5-256,N0497-7 0.87
938272913U01 O-RING 2-122 N497-70 0.49
938273252U01 O.RING 2-125 NITRILE 1.75
938273446U01 O-RING 0.69
938273543U01 O.RING 2-128,NITRILE 1.52
938273639U01 O.RING 3156     2-129,N497-70 1.20
938273834U01 O-RING 0.87
938273931U01 O.RING 2-132, N674-70 1.36
938274021U01 O.RING  2-133  N497-70 2.54
938274294U01 O.RING 3200, SIZE 2-136, COMPO 4.48
938283156U01 O-RING 0.43
938283252U01 O-RING 1.00
938283446U01 O.RING 4143, SIZE 2-221, COMPO 1.25
938284045U01 O-RING 46.04X3.53 2.74
938284240U01 O.RING 153  5-701 N497-70 1.48
938284320U01 O-RING 13.38
938284335U01 938284348u01 1.04
938284348U01 O.RING 0218-7139, N497-70 (SUP 12.43
938284362U01 938284376u01 1.55
938284376U01 O.RING 5-702,N497-70 9.65
938284483U01 O-RING, 174(SUPERCEEDED BY D31 4.34

 
65



November 2025 Diesel Engine Parts List

938284663U01 O.RING 2-239 NITRILE 2.40
938284915U01 O.RING 2-248 NITRILE 4475 1.41
938285030U01 O-RING  2-253 N674-70 2.18
938285134U01 9 8.26
938287122U01 O.RING 5-703, N497-70   (SUPER 2.08
938293529U01 O-RING 1.55
938293913U01 O-RING, OR-6175*2-327 NITRILE 0.69
938294511U01 O-RING, OR-178 * NITRILE  74.6 4.00
938294644U01 O.RING 185, SIZE 89.69 x 5.33, 16.58
938334741U01 O-RING, OR-4387*2-241 VITON 2.27
938345416U01 O.RING 8775, SIZE 2-444, 91.46
938434663U01 O.RING 2-239 (V747-75) VITON 6.18
938900542U01 O.RING 2-008 VITON 1.72
93900001210R SEAL-RING 1,599.79
9413361504 NOZZLE PROTECTIVE CAP 1.89
9413361505 PROTECTION CAP, NOZZLE TIP 0.00
9413361506 INLET PROTECTIVE CAP 2.01
95.05SPA SOCKET FOR RELAY 11.18
953 CASE FOR MICROMETER 125MM 67.03
954 CASE FOR MICROMETER 74.77
955462872U01 HOSE CONNECTION 0.00
958423380U01 HOSE 52.61
958464525U01 HOSE CONNECTION 0.00
95956F91 PLUG, SPECIAL 32.10
963820007 SURGE SUPPRESSOR 278.22
968220-1 TE FEMALE CONN 20 TO 24 AWG 0.00
968221-1 .64 CONTACT 18 AWG 0.21
975095656U01 GASKET FOR FLANGE 79.97
97900013620R MANOMETER, PRESSURE GAUGE DIA 279.97
98021F01 COLLAR, THRUST 1,739.00
98028F01 0.00
98029F01 0.00
98033F01 0.00
98034F01 0.00
98036F01 0.00
98037F01 Flange, Elec Motor 2,221.58
98038F01 0.00
98040F01 0.00
98048F91 0.00
98049F01 0.00
98050F01 0.00
98051F01 0.00
98052F01 0.00
98053F01 0.00
98055F91 0.00
98056F91 0.00
98059F91 0.00
98071P01 112.50
98080F01 0.00
98091P01 DOWEL 125.00
98097F01 0.00
98102F01 COLLAR 420.00
98105F01 Cover 320.83
98106F01 GASKET 16.84
98128F91 VALVE, CHECK 1,870.00
98145F01 GASKET 25.00
98147F01 ADAPTOR RING 11,419.00
98152410 GUAGE, LIQUID FILLED PRESSURE 0.00
98153F01 HOUSING GASKET 86.94
98191F01 ANODE HOUSING 3,555.00
98266F01 GASKET 14.78
98269F01 0.00
98282P01 SPRING 100.24
98300F01 GASKET 9.12
98389F01 SCREW-LCS 6.77
98900001140R LOCK NUT 752.30
990G1181418O CYLINDER 22,500.00

 
66



November 2025 Diesel Engine Parts List

990G1181758O CYLINDER (COMPLETE) - LCS 23,130.00
990R123452SNO SET CAISSON 229,535.00
990R1236488O HOSE D.40 1,173.60
990R1236508O HOSE D.40 999.00
990R1236528O HOSE D.40 549.00
990R1265405O KIT, VALVES AND PIPING FIN STA 7,042.55
99351 SPEEDI SLEEVE 159.82
99533 SPEEDI SLEEVE 365.71
99A01199278O PINDOA 0119927 299.96
99A01199298O MAIN SHAFT DOA 0119929 26,996.42
99A01199318O TIE ROD DOA 0119931 239.96
99A01199668O PIN DOA 0119966 239.96
99R01103768O FORKEE LEVER R0110376 3,999.47
99R01213428O SPECIAL SCREW 218.40
99R01271768O SLIDE 767.90
99R01272278O ADJUSTMENT RING 1,199.85
99R01272298O MAIN BUSH STARBOARD 23,039.05
99R01272308O SHOULDER RING-GASKET 2,586.02
99R01272318O SHOULDER RING GASKET 3,173.75
99R01272368O PIN, HUB 149.98
99R01272378O PIN 450.00
99R01272398O GASKET 299.96
99R01273298O BUSH 225.00
99R01273308O BUSH 378.00
99R01273438O BUSH 419.95
99R01273448O BUSH 236.42
99R01273458O BUSH 341.00
99R01273468O BUSH 324.00
99R01273478O BUSH 273.60
99R01273488O RING 89.99
99R01273528O PIN 2,774.09
99R01273538O TIE ROD 3,780.00
99R01273558O HALF RING 1,271.84
99R01273698O HALF RING 2,399.69
99R01273718O BLOCK -LCS 738.00
99R01273728O RING 114.56
99R01273738O HALF RING 89.99
99R01273748O PIN 109.99
99R01273758O LOCK FOR SCREW 43.20
99R01273768O LOCK FOR SCREW 39.60
99R0127378O PIN, SPECIAL 739.91
99R01273858O PIN, STRAIGHT, HEADLESS 89.99
99R01273868O KEY 459.94
99R01273898O HALF RING 1,687.72
99R01273908O HALF RING 899.88
99R01273978O PIN 2,774.10
99R01273988O RING 60.00
99R01273998O RETAINING PLATE 59.40
99R01274018O ADJUSTING SHIM - LCS 135.00
99R01274148O MAIN BUSH PORT 28,211.09
99R01274748O GASKET 159.98
99R1271628O SLIDING - RCS PROG 549.00
99R1271638O SLIDING-LCS 450.00
99TG0123111O LEVEL SWITCH 1,637.43
99TG0125473O BALL BEARING 32,912.94
99TG0125477O TRACTION BUSH 21,863.59
99TG0125478O CONNECTOR DOBIKON - LCS 824.40
99TG0128796O NEW TITANIUM HEAT EXCHANGER-RC 18,780.12
99TG1250095O LOWER VIBRATION DAMPERS-RCS PR 1,746.00
99TG125142XO ANTIVIBRATION DEVICE  - RCS PR 1,575.00
99TR30384XXO MICROSWITCH- RCS PROG 599.92
99TR30832X8O SWITCH TELEMECANIQUE- RCS PROG 176.54
99TR3247403O ZINC ANODE F1 35.26
99TR3247407O ZINC ANODE 47.02
99TR33004XXO VALVE 720.00
99TR33974XXO ELECTRONIC VALVE CONTROL CARD 5,994.86
99TR34320XXO BUSH- RCS PROG 12,599.60

 
67



November 2025 Diesel Engine Parts List

99TR3432201O TRANSSONAR BALLUFF 1,645.65
99TR3432202O CONNECTING LINK, RIGID 309.96
99TR3432203O MAGNETIC TRANSDUCER 141.25
99TR3432204O CONNECTOR 354.60
99TR3432205O CONTROL BOARD BTA-G11-0350 2,491.98
99TR3434201O ZINC ANODE FX 399.66
99TR3434202O ZINC ANODE FX 4 164.56
99TR34480XX0 CENTERING VALVE DIS TR 34480 839.89
A-3-10MM ADAPTER 52.65
A2C3832960001 TACHOMETER 276.48
A2C3832990001 0-4000 RPM TACOMETER WITH HOUR 207.34
A2C3833190001 GAUGE 0-80 PSI 208.87
A2C3833300001 150 PSI FLUID PRESSURE GAUGE 105.96
A2C3833350001 0-250 TEMP GAUGE 140.85
A2C3833470001 30 PSI (2 BAR) BOOST PRESSURE 97.29
A2C3833490001 PRESSURE (2 BAR) 97.29
A2C383350001 400 PSI TRANSMISSION PRESSURE 97.29
A2C53186027 52MM BEZELS BLACK 0.58
A2C53191382 30 PSI (2 BAR) BOOST PRESSURE 51.04
A2C53191722 250 DEG F FLUID TEMPERATURE GA 51.04
A2C53191728 30 PSI (2 BAR) BOOST PRESSURE 35.50
A2C53191733 80 PSI FLUID PRESSURE GAUGE 49.09
A2C53191736 150 PSI OIL PRESSURE GAUGE 61.37
A2C53191737 400 PSI TRANSMISSION PRESSURE 37.04
A2C53192913 85MM BEZELS BLACK 0.87
A2C53194789-S TACHOMETER 0-3000 RPM 185.46
A2C53194863 0-4000 RPM TACHOMETER WITH HOU 359.35
A2C53412998-S 80 PSI FLUID PRESSURE GAUGE 74.22
A2C53413141-S 150 PSI FLUID  PRESSURE GAUGE 51.54
A2C53413157-S 150 PSI PRESSURE GAUGE 51.54
A2C53413386-S 0-250 TEMP GAUGE 94.94
A2C53417177-S DESC 30 PSI (2 BAR) BOOST PRES 57.74
A2C53417222-S 400 PSI TRANSMISSION PRESSURE 94.94
A2C59510221 RESISTOR FOR 24VDC 28.26
A2C59514128 GAGE, OIL PRESSURE 80PSI-5BAR 84.58
A6044NFSS ENCLOSURE SS 6X4X4" W/ INTERNA 0.00
AB876 VANE, AIR MOTOR 13.88
ABE7 CPA12 THERMOCOUPLES INPUTS TELEFAST 1,368.40
ABE7CPA02 TELEFAST 2 MODULE- COUNTING/AN 0.00
AEM110RE031 VOLTAGE REGULATOR R450F 1,587.62
AJ8Z-2 08 JIC CAP SS 12.18
AL1-11-2 0.00
AL1-12-1 0.00
AL6H-M24P-W SWITCH, PB, MOMENTARY, DPDT WH 48.20
AL6H-P4P-R PILOT LIGHT, RECT, RED, 24VLED 30.17
ALT491KB001 DOUBLE BEARING KIT 2,722.26
ALT491KB002 SGL BEARING KIT DRIVE END LSA 926.51
ALT491KO009 FRONT PANEL KIT 340.64
ALT491KO010 TOP COVER KIT 208.27
ALT491KO014 REAR PANEL KIT 317.70
ALT491KO016 SIDE PANEL KIT, LSA 491 155.34
ALT491KV001 FILTER ELEMENT 3,419.53
AM10 WYE, QUICK DISCONNECT 8.04
AM466 VANE SPRING 3.13
APS0C10 FLARE SAVER 2.82
APS0C12 FLARE SAVER 3.50
APS0C16 FLARE SAVER 4.82
APS0C24 FLARE SAVER 8.67
APS0C4 FLARE SAVER 1/4" or size 4 2.40
APS0C5 FLARE SAVER 4.13
APS0C6 FLARE SAVER 3.37
ATS84-202A3MV STARTER, AIR 2,782.24
B 330 b-8 e6y5gallon 2.46
B-218 FILTER (OIL) (SUITABLE SUB FOR 70.20
B000077 ELBOW PIPE, REFUSE 68.27
B000078 ELBOW, REFUSE PIPE 59.67
B000089 POP RIVET D 4 MM 0.00

 
68



November 2025 Diesel Engine Parts List

B000544LH REAR KIT 0.00
B00482LE KIT LEVER REG WOODWARD 0.00
B2-17 0.00
B306 0.00
B40/16 GASKET 2.71
B40/21 CORE, FLEX SHAFT 43.82
B5/57 SPRING 12.52
BAF2016 CLEANING KIT AIR FILTER BLUE N 67.56
BC6033PQ FUSEBLOCK, THERMOPLASTIC, BRON 29.50
BD325 OIL FILTER 58.25
BE12323-0-3 GASKET 229 X 1752 NBC 79.11
BE12323-3-3 GASKET 229 X 1753 CNAF 165.02
BE5569100501 BEARWARD RADIATOR 1712T3 49,585.00
BF915 FUEL FILTER 21.93
BKSS39-F48-SMCH CARD HOLDER-RC 608.58
BMF50/V PUMP, SCREW- BMF50/V 1,451.80
BPP-6400-08-060 0.00
BR1225 BATTERY 0.00
BR2330 BATTERY 50.67
BRACKET 1 BRACKET 149.85
BV-02BSP BSP BREATHER 1/8 STEEL 34.78
C90-550 FPT MARINE DIESEL ENGINE 550 H 56,340.00
C90-620 FPT MARINE DIESEL ENGINE 550 H 56,340.00
CAV 16 L29 ENCLOSURE W/2 PEGS TOP ENTRY 31.30
CAV-06L21 HOOD, RECTANGULAR 29.27
CBL-236-2 CABLE, PWR; SINGLE BD COMPUTER 48.20
CC000002 0.00
CC71503F0 0.00
CCES EXTRACTION TOOL 120.35
CCTP-10 10A POSITION TURRET HD 191.75
CCV55081 BYPASS INDICATOR 13.85
CD2101 INDICATOR 0.00
CD2102 INDICATOR 39.50
CD500-43 0.00
CDDF 72 FEMALE INSERT 72P 17.72
CDDM 72 MALE INSERT 72 17.24
CDF 40 FEMALE INSERT 40P 18.51
CDF-07N INSERT, FEMALE, RECTANGULAR 4.17
CDFA 1.0 PIN FEMALE 1.83
CDFA1.5 PIN, FEMALE 1.58
CDFA2.5 PIN, 2.5MM FEMALE CRIMP 2.16
CDM 40 MALE INSERT 40P 17.11
CDM16CS MODULE 89.98
CDMA 2.5 2.5 SQMM MALE PIN 1.74
CDMA1.5 1.5 SQMM MALE PIN 1.74
CG-1K-PMS 2 Engines - 1K Maintenance 0.00
CG500-30 0.00
CH-100-A25-A OIL FILTER CARTRIDGE 190.33
CH-150-A10-A OIL FILTER CARTRIDGE 529.93
CH012 MANUFACTURE SLIDE HAMMER ADAPT 66.67
CHIS-16 BULKHEAD MOUNT 112.33
CHIS-24 BULKHEAD MOUNT 151.92
CI-20 RETURN FILTER CLOGGED SWITCH 69.94
CKA-03VS HOOD, RECTANGULAR 8.50
CMM30124-00 PREHEATER, CMM 480V 60HZ 3P 12 9,271.14
CMMF25M32 FITTING CONDUIT 25  M32X1.5 18.21
CMMF40M50 FITTING CONDUIT 40 - M40X1.5 35.53
CNEM-24T JHSV CPU CONN. MALE 24 PIN 27.01
COM0-02420 HAL EDG redundant Hydraulic St 135,634.00
CP12KW440V CONTROL PANEL 12kW 440v 2,803.97
CP18KW690V CONTROL PANEL 18KW 690V 2,760.50
CTM-40R MENCOM CONECTOR 0.00
CURSOR C16 FPT INDUSTRIAL DIESEL ENGINE 77,207.00
CX 03 4F FEMALE INSERT 3P 8.22
CX 03 4M MALE INSERT 3P 8.07
CX 04 TF FEMAL FLYN BOX 24.84
CX 04 TM MALE FLYN BOX 25.30

 
69



November 2025 Diesel Engine Parts List

CX-02TF FRAME, MIXO 23.98
CX-03-4M INSERT, MALE, RECTANGULAR 9.43
CXES INSTALLATION TOOL 78.88
CXFA 2.5 FEMALE SOCKET 3.58
CXFA 4.0 FEMALE SOCKET 3.58
CXMA 2.5 MALE PINS 3.27
CXMA 4.0 MALE PIN 3.27
D0024004A SCREW M4X40 AISI 316 Din 931 1.00
D0024036A BOLT M8X65 UNI 5737-AISI316 DI 4.69
D0024037A BOLT M8X70 DIN 931 1.43
D0024038A M8X80 HEX HD BOLTA4-70 2.86
D0024039A BOLT M8X90 UNI 5737-AISI 7.39
D0024048A BOLT M10X70 UNI 5737-AISI316 2.96
D0024051A BOLT M10X100 UNI 5737 4.21
D0024056A BOLT M12X50 0.00
D0024073A BOLT M14 X 70 HHCS Din 931 316 15.87
D0024201A SCREW M4 X 25 UNI 5737 8.8ZN 2.34
D0024214A SCREW M5X40 UNI5737 8.8ZN 0.00
D0024218A SCREW M8x150  Din 931  8.8zn 1.40
D0024219A SCREW M8X16 UNI 5737 1.00
D0024221A BOLT M6 X 30 DIN 931 1.13
D0024222A BOLT M6X35 2.61
D0024223A SCREW M6X40 UNI 5737 8.8 1.74
D0024229A SCREW M8X110 UNI 5737 8.8 2.43
D0024230A SCREW M8 X 75  UNI5737 3.40
D0024231A SCREW M8X40 UNI 5737 8.8 3.82
D0024232A SCREW M8x45  DIN 931  8.8 3.13
D0024233A SCREW M8X50 UNI 5737 8.8 ZN 0.28
D0024234A SCREW M8X55 UNI 5737 8.8 3.21
D0024235A SCREW M8x60 Din 931  8.8zn 1.73
D0024236A SCREW m8x65 UNI 5737 8.8ZN 4.22
D0024237A SCREW m8x70 Din 931  8.8zn 2.09
D0024238A SCREW M8 x 80 UNI 5737 2.09
D0024239A SCREW M8X140 UNI 5737 2.73
D0024240A SCREW m8x90  Din 931  8.8zn 3.82
D0024241A CAP SCREW, M10X1.5X75MM 2.61
D0024242A SCREW 0.57
D0024243A Screw M10 x 45 UNI 5737 8.8ZN 0.00
D0024244A SCREW M10 X 50 0.65
D0024245A BOLT m10x55 UNI 5737 0.70
D0024247A SCREW M10X65 UNI5737 8.8ZN 1.74
D0024249A SCREW 2.38
D0024250A SCREW 0.84
D0024251A BOLT M10X100 UNI 5737 6.26
D0024252A SCREW M10X140 6.96
D0024253A SCREW M10X110 UNI 5737-MCM 1.00
D0024254A Screw M10X160 UNI 5737 4.17
D0024256A SCREW m12x50 UNI 5737 8.8ZN 0.82
D0024263A CAPSCREW. M12X1.75X100MM 1.30
D0024267A SCREW m12x150 dIN 931 5.10
D0024268A SCREW M12X170 UNI 5737 0.00
D0024269A SCREW M12X130 UNI 5739 7.72
D0024270A SCREW M12X220 0.00
D0024273A SCREW M14 X 70 2.17
D0024276A BOLT MACHINE 8.8 STEEL 3.77
D0024277A SCREW M14X110 UNI 5737 4.53
D0024279A SCREW M14 X 130 UNI 5737 6.85
D0024287A SCREW M16X70 2.21
D0024315A Screw M10 x 150 UNI 5737 0.00
D0024431A SCREW M8X40 1.22
D0024456A BOLT M12 X 50 8.69
D0024477A 10.9HCS 14-2.0 X 110P 12.93
D0024478A BOLT HEX HEAD CS M14 X 120 10. 4.33
D0024479A BOLT HEX HEAD CS M14x130 10.9 4.80
D0024489A BOLT HEX HEAD CS M16 X 90 10.9 10.60
D0024494A SCREW M16X140 VITE UNI 24014 42.56
D0024746A SCREW M24X90 UNI 24014 12.9ZN 0.00

 
70



November 2025 Diesel Engine Parts List

D0025013A SCREW M4 X 8 A4-70 DIN 933 2.85
D0025026A BOLT, HEX HEAD , M5x10 AISI 31 3.47
D0025031A SCREW HEX HD M5X30 1.21
D0025040A SCREW, M6X10 UNI 5739-AISI 316 0.68
D0025041A BOLT M6X12 UNI 5739-AISI 1.26
D0025042A M6 X 16 HCS BOLT A-4 DIN 933 0.87
D0025043A BOLT M6 X20 UIN 5737 1.74
D0025044A SCREW M6 X 25 0.87
D0025045A SCREW M6x30 1.50
D0025046A BOLT M6 X 35 AISI 316 1.78
D0025055A Screw M8X12 0.00
D0025056A SCREW M8 X 16 AISI 316 2.80
D0025057A SCREW M8X20 5.01
D0025058A SCREW M8-1.25 X 25 DIN 933  A4 2.57
D0025059A SCREW, M8 X 30 HEX HD 5.22
D0025060A BOLT M8 X 35 14.60
D0025062A SCREW M8x45 1.67
D0025063A Screw M8 x 50 AISI 316 3.48
D0025072A SCREW M10X16 2.38
D0025073A SCREW M10x20 DIN 933 AISI 316 1.67
D0025074A SCREW M10x25  HEX HD 4.22
D0025075A BOLT M10 X 30 DIN 933 2.77
D0025076A SCREW M10X35 9.39
D0025077A SCREW, M10 x 40 HCS Din 933 A4 3.04
D0025081A SCREW M10 X 60 DIN 933 1.09
D0025091A SCREW M12X25  A4-70 SS 3.48
D0025092A SCREW M12 x 30   din 933 AISI 4.99
D0025094A SCREW, M12X40 HEX HD 4.17
D0025096A BOLT, MACHINE M12 X 50 S/S DIN 8.76
D0025106A BOLT, M14X30 DIN 933 A4-70 4.87
D0025109A SCREW HEX HD M14 X 45 AISI 316 23.30
D0025110A BOLT M14X50 UNI 5739-AISI 316 11.56
D0025115A SCREW M14X80 UNI EN 24017 -A4 0.00
D0025123A BOLT M16 X 40 A4-70 DIN 933 2.00
D0025124A SCREW M16X45 AISI 316 UNI 7323 7.08
D0025126A SCREW M16 X 55 15.65
D0025127A SCREW M16 X 60 A4-70 2.89
D0025128A SCREW, m16x65  a4-70 7.42
D0025154A Screw 10.08
D0025204A SCREW, HEX HD M3 x 12 Din 933 0.49
D0025208A SCREW M3 X M30 UNIT 5739 838 Z 2.08
D0025226A Screw M5 x 10 UNI 5739 8.8 ZN 0.00
D0025228A SCREW M5 X 16 0.00
D0025230A SCREW M5 X 25 UNI 5739 8.8 ZN 0.00
D0025233A SCREW M5X40 UNI 5739 8,8 ZN 2.50
D0025241A SCREW M6X12 UNI5739 8.8 2.61
D0025242A SCREW M6X16 UNI 5739 8.8 3.13
D0025243A SCREW M6X20 UNI 5739 8.8 2.61
D0025244A SCREW M6X2 0.39
D0025245A SCREW M6X30 UNI 5739 8.8 1.30
D0025246A SCREW, HEX HEAD M6 x 35 DIN 93 1.23
D0025248A HEX HEAD SCREW M6X45  UNI5739 2.12
D0025251A SCREW, HEX HEAD M6 x 60 Din 93 0.80
D0025256A SCREW M8X16 UNI 5739 8.8 ZN 2.61
D0025257A SCREW M8X20 UNI 5739 8.8 3.56
D0025258A SCREW m8x25 UNI 5739 8.8 ZN 3.32
D0025259A SCREW M8X30 UNI 5739 8.8 ZN 8.46
D0025260A SCREW M8X35 UNI 5739 8.8 3.37
D0025261A SCREW M8X40 UNI5739 8.8 ZN 3.44
D0025262A SCREW m8x45 UNI 5739 88 ZN 1.91
D0025263A BOLT M8 X 50 1.82
D0025264A SCREW M8X55 UNI5739 8.8ZN 0.00
D0025265A SCREW M8X60 UNI5739 8.8 ZN 3.47
D0025266A Screw M8 x 65 UNI 5739 8.8 ZN 2.14
D0025270A SCREW M8X22 UNI5739 8.8 ZN 2.61
D0025272A SCREW 2.60
D0025273A SCREW m10x20 2.03

 
71



November 2025 Diesel Engine Parts List

D0025274A SCREW M10X25 UNI 5739 8.8 4.17
D0025275A SCREW M10X30 UNI 5739 8.8 2.61
D0025276A SCREW 3.92
D0025277A SCREW M10X40 UNI 5739 8.8 4.41
D0025278A SCREW M10X454 UNI 5739 8.8 ZN 2.49
D0025280A BOLT  M10 X 55 UNI5739 8.8 2.99
D0025285A SCREW M10X90 UNI 5739 8.8ZN 0.00
D0025287A SCREW M12X20 UNI 5739 8.8ZN 3.92
D0025291A SCREW, HEX HD M12 x 25 Din 933 3.58
D0025292A SCREW M12X30 UNI5739 8.8 3.21
D0025293A SCREW M12X35 3.48
D0025294A SCREW M12X40 UNI5739 8.8ZN 3.48
D0025299A SCREW M12X65 UNI5739 8.8ZN 0.00
D0025308A SCREW M14X40 6.09
D0025309A SCREW M14 X 45 UNI5739 8.8ZN 4.70
D0025310A SCREW M14X50 UNI5739 8.8ZN 5.26
D0025312A SCREW M14X60 UNI5739 8.8ZN 1.74
D0025325A SCREW 1.99
D0025326A SCREW 2.61
D0025327A SCREW M16 X 60 UNI - EN 24017 0.00
D0025334A Screw M16 x 120 8.06
D0025357A SCREW M20 X 70 UNI 5739 8.8 ZN 13.59
D0025399A SCREW 1.30
D0025441A SCREW M6X12 0.32
D0025458A SCREW M8X25 UNI 5739 1.00
D0025460A SCREW M8X35  10.9MATERIAL 10.00
D0025463A Screw M8 x 50 UNI EN 24071 3.75
D0025474A SCREW M10 X 25 HEX HD 1.15
D0025475A M10 X 30 BOLT 10.9 MATERIAL DI 1.74
D0025497A SCREW M12 x 55 Din 933 10.9 0.78
D0025510A SCREW M14X50 7.65
D0025524A SCREW M16x45 UNI EN24017 5.21
D0026001A BOLT M8X1/M8X16 0.00
D0026003A STUD 8.69
D0026004A STUD 0.00
D0026007A STUD, PLAIN 4.40
D0026026A STUD 13.28
D0026029A STUD 14.53
D0026055A STUD M12X1.25/M12X35 0.00
D0026059A Stud M12x1.25/M12x50 uni 5913 6.48
D0026060A Stud M12x1.25/M12x55 uni 5913 7.25
D0026063A Stud M12x1.25/M12x70 uni 5913 21.82
D0026064A STUD M12x1.25/M12x75 uni 5913 14.31
D0026201A STUD M8X1-M8X16 A4-70 16.53
D0026203A STUD-M8X1-M8X20 UNI 5913-AIS S 12.65
D0026205A STUD, M8X1 X M8X25 52.67
D0026207A STUD-M8X1-M8X3OUNI5913-STAIN 17.65
D0026226A STUD M10 X 1.25/M10X 22 22.29
D0026227A M10X1.25/M10X25 AISI 316 7.86
D0026229A STUD M10X1.25/M10X30 AISI 316 29.30
D0026231A STUD M10X1.25/M10X35 AISI 316 33.00
D0026259A STUD M12X1.25/M12X50 AISI 22.07
D0026261A STUD M12X1.25/M12X60 AISI 316 9.80
D0026263A M12X1.25/M12X70 AISI 316 9.80
D0026264A STUD, M12X1.25X75 A4-70 22.41
D0026285A STUD M14X1.5/M14X50 162.07
D0026619A BOLT M10X1.25X40 GRADE 10.9 1.01
D0027006A STUD M10 X 1.25/M10 X 30   8.8 8.34
D0027206A STUD M10 X 1.25/M10 X 30 17.22
D0027208A STUD LONG M10 X 1.25/M10 X 35 16.91
D0028205A STUD M8X1 18.07
D0028207A STUD M8X1,M8X30 21.67
D0028213A STUD, M8X50 UNI 5916 26.84
D0029237A  SCREW M14X1.5X80 HEX HD A4-70 36.52
D0029316A SCREW M10X1.25X80 0.00
D0029615A BOLT M10 X 1.25 X 20 2.61
D0029618A M10X1.25X35  10.9MATERIAL DIN 0.96

 
72



November 2025 Diesel Engine Parts List

D0029619A SCREW M10X1.25X40 1.58
D0029632A SCREW M12x1 3.96
D0029664A BOLT, HEX HD, M16x55x1.5, 10.9 4.29
D0029715A SCREW M10X1.25X20 27.77
D0029818A SCREW 10x1.25x35 2.67
D0029884A Bolt M20x60 8.92
D0030031A BOLT M6X14 8.8 MATERIAL DIN 93 0.39
D0030035A BOLT M6X30 0.39
D0030060A SCREW M8X14 0.29
D0030062A SCREW M8X20 DIN 933 8.8MATRL 1.00
D0030066A BOLT 1.67
D0030067A BOLT m8x45 0.53
D0030071A BOLT M8X70 0.67
D0030088A SCREW M10X14 3.47
D0030091A SCREW 1.50
D0030092A BOLT M10 X 25   8.8MTRL 0.54
D0030093A SCREW 1.00
D0030769A BOLT, MACHINE 8.8 8.76
D0032032A STUD M6 X 16  8.8 MATERIAL  DI 5.16
D0032062A STUD m8x20 2.30
D0032094A STUD BOLT M10X30 5.61
D0032124A STUD M12X30 12.13
D0034002A STUD 2.47
D0034019A STUD M8 X 16 6.83
D0034023A BOLT M8X25 UIN 5909 10.43
D0034035A STUD BOLT m8x70 UNI 5909 4.12
D0034047A STUD BOLT m10x30 1.43
D0034051A Stud M10 x 40 0.00
D0035007A STUD M8X1X30 UNI 5911 8.83
D0035207A STUD M8X1X30 A4-70 27.12
D0036062A Screw M6 x 12 4.34
D0037001A STUD 1.95
D0037049A STUD M10X35 UNI 5914 4.24
D0037071A STUD BOLT M12X30 UNI 5914 8.8 5.56
D0039064A SCREW, COUNTER M6X16 0.00
D0039066A Screw M6X20 UNI 5933 0.84
D0039088A SCREW M8X16 0.54
D0039089A Hexagon Socket Head Cap Screw 0.69
D0039464A SCREW 0.84
D0039489A SCREW M8X20 UNI 5933 1.73
D0039540A SCREW 1.53
D0039671A SCREW 1.67
D0041048A STUD 1.65
D0041050A STUD BOLT  M8X20 UNI 5911 8.8 5.01
D0041052A STUD BOLT M8X25 UNI 5911 8.8 2.00
D0041054A STUD BOLT 8.92
D0041060A Stud M8 x 50 0.00
D0041074A STUD BOLT M10X25 UNI 5911 8.8 2.12
D0041076A STUD 10.44
D0041078A BOLT M10X35 UNI 5911 8.8 2.24
D0041080A BOLT M10X40 UNI 5911 8.8ZN 5.77
D0041081A STUD 15.45
D0041100A STUD BOLT (12X30) 9.10
D0041125A STUD M14X28 UNI 5911 8.8 ZN 22.61
D0041128A SCREW M14X35 UNI 5911 8.8 ZN 14.26
D0041131A STUD BOLT M14X45 UNI 5911 8,8 9.59
D0041136A STUD 13.91
D0041316A STUD 7.32
D0041330A STUD M6 X 14 48.90
D0041331A STUD M6 X 16 21.77
D0041348A STUD M8 X 16 104.54
D0041374A STUD BOLT 15.44
D0041376A STUD BOLT M10x30 19.70
D0041377A Stud M10X32 UNI 5911 22.80
D0041382A STUD 10.17
D0041383A STUD BOLT M10X55 3.00
D0041398A Stud M12X25 0.00

 
73



November 2025 Diesel Engine Parts List

D0041401A BOLT M12X32 0.00
D0041402A STUD, BOLT M12X35 18.90
D0041419A BOLT M12X115 42.95
D0041422A STUD BOLT 43.80
D0041458A BOLT 15.02
D0041678A BOLT M10 X35 26.40
D0041682A STUD BOLT m10x50 12.03
D0041705A STUD BOLT M12 X 45 UNI 5911 10 0.00
D0042036A SCREW A4X50 UNI 6110 0.55
D0048059A SCREW 8X16 2.61
D0048063A SCREW M8X25 HEX SOCKET HEADCAP 0.70
D0048064A SCREW M8 x 30 Din 912 12.9 MAT 1.34
D0048074A HEXAGON SOCKET HEAD CAP SCREW 7.05
D0048083A SCREW M10X20 3.68
D0048090A SCREW M10 X 50 SHCS 8.64
D0048091A HEXAGON SOCKET HEAD CAP SCREW 3.73
D0048109A M12X30 SCREW 4.00
D0048110A SCREW M12X35 11.53
D0048141A VITE M16X70 UNI EN ISO 4762 4.17
D0048253A Screw M4 x 12 2.35
D0048258A SCREW M4X35 3.51
D0048260A SCREW M4 X 45 1.10
D0048272A SCREW M5 X 35 0.00
D0048273A SCREW M5X40 UNI 5931 0.48
D0048274A Screw M5 x 45 UNI 5731 0.00
D0048280A SCREW M6X10 UNI 5931 8.8 ZN 2.08
D0048281A HEX SOCKET M6X12 UNI 5931 8.8Z 2.17
D0048282A SCREW, HEX SOC HD CAP M6x16 0.63
D0048283A SCREW 1.74
D0048284A Screw M6 x 25 1.87
D0048285A bolt m6x30 uni 5931 8.8 3.47
D0048286A M6 X 35 UNI 5931 8.8 ZN 3.32
D0048287A SCREW M6X40 UNI5931 8.8 ZN 1.81
D0048288A SCREW UNI EN ISO 4762 M6X45 1.73
D0048291A SCREW M6-X60 UNI5931 8.8 ZN 2.43
D0048292A SCREW M6X70 UNI 5937 8.8ZN 1.25
D0048293A SCREW M6X80 UNI5931 8.8ZN 1.35
D0048294A SCREW M6X110 3.98
D0048295A SCREW M8X12 UNI 5931 8,8 ZN 3.26
D0048296A SCREW, HEX SOC CAP MM8 x 16 Di 0.73
D0048297A SCREW M8X20 UNI 5931 8.8 3.13
D0048298A SCREW M8x25 2.61
D0048299A BOLT M8X30 UNI 5931 8.8 4.13
D0048300A SCREW M8X35 UNI5931 8.8ZN 3.73
D0048301A SCREW 2.09
D0048302A SCREW 1.05
D0048303A SCREW M8X50 UNI 5931 8.8ZN 4.22
D0048304A SCREW 2.95
D0048305A HEX HEAD CAP SCREW M8X60 UNI 5 1.53
D0048306A Screw M8X65 UNI 5931 8.8 ZN 0.00
D0048307A SCREW, M8 X 70 2.97
D0048309A SCREW 7.11
D0048315A SCREW 1.05
D0048316A SCREW, HEX SOC HD CAP M10 x 20 1.82
D0048317A SCREW M10X25 UNI 5931 8.8ZN 1.91
D0048318A BOLT M10X30 UNI 5931 8.8 1.73
D0048319A Screw M10X35 UNI 5931 8.8 ZN 1.94
D0048320A SCREW, HEX SOC HD CAP M10 x 40 1.54
D0048321A Screw M10 x 45 UNI 5931 8.8 ZN 0.82
D0048322A SCREW M10 X 50 UNI EN ISO 4762 2.40
D0048323A SCREW M10 X 55 UNI 5931 8.8 ZN 1.22
D0048325A Screw M10 x 65 UNI 5931 8.8ZN 0.00
D0048326A SCREW M10X70 UNI5931 3.44
D0048327A SCREW M10X80 UNI5931 8.8ZN 0.00
D0048329A SCREW M10 X 100 UNI5931 8.8ZN 2.60
D0048335A SCREW M12X20 UNI5931 8.8 Zinc 2.92
D0048336A SCREW M12 X 25 UNI 5931 8.8ZN 2.99

 
74



November 2025 Diesel Engine Parts List

D0048337A SCREW, HEX SOC HD CAP M12 x 30 1.33
D0048338A SCREW M12X35 UNI5931 8.8ZN 0.00
D0048351A SCREW TCEI M14X100 UNI5931 8.8 6.80
D0048375A SCREW M14X30 UNI 5931, 8.8 208 8.57
D0048379A Screw TCEI M12 x 150 UNI 5931 0.00
D0048426A SCREW M6X100 UNI-5931 8.8 ZN 4.34
D0048532A Screw M5 x 40 UNI EN-ISO 4762 0.00
D0048541A SCREW M6 x16 DIN 912 0.20
D0048561A SCREW 8.8 MATERIAL 4.00
D0048564A BOLT, M8X30 DIN 912  8.8 2.50
D0048569A SCREW M8X55 UNI 5931 2.92
D0048574A SCREW M8X80 UNI 5931 1.42
D0048587A SCREW M10 X 35 1.69
D0048592A SCREW M10 X 60 1.68
D0048594A SCREW M10 X 70 2.08
D0048693A SCREW M24X180 23.48
D0048767A BOLT, M5 X 12 DIN 912 3.26
D0048769A BOLT M5 X 20 DIN 912 A4-70 0.20
D0048781A M6 X 12 HEX SOC HD 0.32
D0048783A BOLT, M6 X 20 DIN 912 15.12
D0048786A M6X1 MM THREAD, 35 MM LONG 1.57
D0048789A M6 X 50 HEX SOC. HD SCREW 2.99
D0048795A SCREW SOC HD CAP M8 X 12 1.99
D0048797A SCREW M8 X 20 STAINLESS UNI 73 1.63
D0048798A M8-1.25 X 25 SHCS DIN 912 A4 2.50
D0048800A SCREW M8 x 35 Din 912 A4-70 2.92
D0048801A M8 X 40 HEX SOC HD CAP SCREW 1.20
D0048803A SCREW M8 X 50 STAINLESS HEX SO 6.60
D0048804A SCREW M8X55 UNI 5931-AISI 316 5.83
D0048805A SCREW M8 X 60 HEX SOC HD 5.99
D0048807A SCREW M8-1.25X70 SHCS DIN 912 6.64
D0048809A SCREW M8X85 SS 316 9.30
D0048815A SCREW, HEX SOC HD CAP M10 x 16 1.67
D0048816A SCREW M10X20 UNI 5931-AISI 4.69
D0048817A SCREW M10 X 25 SHCS DIN 912 A4 3.90
D0048818A SCREW M10 X 30 DIN 912 4.05
D0048819A SCREW M10X35 DIN 912 A4-70 4.12
D0048820A SCREW M10 X 40 SOC HD CAP 0.77
D0048824A SCREW M10 X 60 HEX SOC HD-LCS 6.14
D0048831A SCREW 8.46
D0048837A SCREW, HEX,M12x30 AISI 316 DIN 4.32
D0048838A SCREW M12X35 SHCS 316 SS 5.18
D0048861A SCREW M16X55 UNI EN ISO 4762 10.43
D0048862A BOLT 6.05
D0048921A BOLT, FLATHEAD M24 x 180, 316 125.86
D0049086A SCREW M10X1.25X20 5931 ZN 0.00
D0049360A SCREW M14 X 1.5 X 90 18.43
D0050547A SCREW UNI EN ISO 4762 M6X100 1.93
D0050564A Screw M8 x 90 2.61
D0050565A SCREW M8 x 100 3.82
D0050566A STUD BOLT 2.20
D0050567A BOLT M8 X 120 2.17
D0050569A SCREW 2.09
D0050588A SCREW 7.21
D00F13300 BRACKET 0.00
D0110002A NUT M5 1.74
D0110003A PREV. TORQUE HEX NUT M6, DIN 9 1.73
D0110004A NYLOCK, NUT M8 FE/ZN 1.01
D0110005A NUT M8x1 DIN 985 3.56
D0110011A NUT M16 8.55
D0110052A NUT, SLF-LCK 5 DIN 985 A4-70 0.16
D0110054A M8 NYLOCK NUT DIN 985 A4 SS 0.82
D0110056A M10 NYLOCK NUT A-4 1.73
D0110058A SELF LOCKING NUT M12 DIN 985 A 1.07
D0110061A SELF LOCKING NUT M16 22.25
D0110072A LOCK NUT 73.60
D0111006A NUT M6 0.27

 
75



November 2025 Diesel Engine Parts List

D0111007A NUT M8 2.36
D0111008A NUT M10 0.33
D0111207A NUT 0.52
D0111208A NUT M10 1.41
D0111211A NUT M-16-8 UNI-EN COARSE PITCH 6.09
D0111308A NUT M10 1.17
D0111309A NUT M12 GRADE 10 1.17
D0111311A NUT M16 UNI 3740 4.93
D0111404A M4 NUT DIN 934 A4-70 0.89
D0111406A NUT M6 0.33
D0111407A M8X1 DIN934 AISI HEX NUT 3.11
D0111408A M10-1.5 DIN 934 A4 S/S FINISHE 4.43
D0111408C NUT, M10 0.49
D0111409A NUT M12 4.34
D0111411A NUT M16 4.00
D0111413A Nut M20 3.55
D0111503A NUT M3 UNI 5588 ZN 2.08
D0111505A NUT, M5 UNI 5588 1.74
D0111506A NUT M6 2.13
D0111507A NUT M8 2.61
D0111508A HEXAGON NUT M10 UNI 5588 2.08
D0111509A NUT M12 UNI 5588 3.86
D0111510A NUT 1.74
D0111511A NUT M16 0.50
D0111513A NUT M20 X 1.5 DIN 934 ZN 2.09
D0111607A NUT M8 9.87
D0112007A NUT M8X1 DIN 934 GRADE 8 0.42
D0112008A NUT M10X1.25 DIN934 0.65
D0112158A HEX NUT M10 X 1.25 CL-10 2.61
D0112163A NUT, HEX, M16x1.5 UNI3740/4 0.91
D0112165A NUT, M20 X 1.5  10 MTRL 9.08
D0112356A NUT M8 x 1.25 thd A4-70 DIN 93 1.73
D0112357A NUT M8 X 1 DIN 937 A4-70 4.41
D0112358A NUT M10 X 1.25  A4-70 4.66
D0112359A NUT M10-1.0 A4-70 3.56
D0112360A NUT M12X1.25  A4-70 6.09
D0112362A NUT M14 X 1.5 A4-70 DIN 934 7.87
D0112369A WASHER 31 X 56 86.73
D0112507A M8 X 1 NUT DIN 934 ZN 1.87
D0112508A NUT 1.99
D0112510A 709261616U01 1.82
D0112538A NUT M24X1.5 DIN 934 ZN 9.91
D0114009A NUT, M8 JAM 1.22
D0114010A NUT, M10 jAM 0.40
D0114014A HEXAGON NUT M18 UNI 5589 1.46
D0114015A Nut M20 1.46
D0114208A NUT M18 X 1.5 3.52
D0114210A NUT 2.30
D0114215A THIN HEX NUT SX 7.99
D0130004A CAP NUT 4.41
D0131204A CAP 1/2 GAS 5.49
D0136003A LOCKING NUT DIN 6927 7.20
D0136004A NUT 20.26
D0136005A NUT 10 X 1.25 17.68
D0136010A NUT M16 26.08
D0169001A PLUG M10x1 3.55
D0169002A PLUG 5.85
D0169003A PLUG M14x1.5 3.76
D0169004A Plug M16 x 1.5 UNI 3740 8.85
D0169005A Plug M18X1.5 0.00
D0169006A PLUG M20X1.5 3.18
D0169007A PLUG M22 X 1.5 0.00
D0169008A PLUG 26X1.5 3.48
D0169010A PLUG M33X2 9.89
D0169011A PLUG M42X2 19.00
D0170130A Pin M8 x 1 10.00
D0170131A Setscrew M12x1.5 30.67

 
76



November 2025 Diesel Engine Parts List

D0170406P Screw Plug M10 0.00
D0170475A Plug M6 x 1 (MINIMUM ORDER OF 60.00
D0170477A Plug M8 x 1 118.24
D0170478A Plug M10 x 1 0.00
D0170506A PLUG, NONREMOVABLE BRASS 51.52
D0171004P PLUG G 1/2 25.04
D0171007P Plug G 7/8 0.00
D0172001A PLUG 1/8 GAS CILINDRICAL WITH 4.59
D0172002A PLUG 1/4 GAS 6.26
D0174004A PLUG 12 X 1.5 HEX SOC PIPE 4.18
D0174006A PLUG,PIPE HX SOC M16X1.5 DIN 9 4.35
D0174007A PLUG 5.92
D0174008A PLUG (FUEL MOD USCG) 7.34
D0174052A PLUG M12 x 1.5 Tapered 3.08
D0174061A Plug M30 x 1.5 0.00
D0174151A Plug M10 x 1 0.00
D0174156A PLUG M20X1,5 DIN 906 A4-60 0.00
D0174205A PLUG M14X1.5 DIN 908 2.72
D0174206A PLUG M16 x 1.5 DIN 908 0.00
D0174208A PLUG 20 N64-09-BRASS 22.37
D0174213A Plug M30X2 DIN 908 66.92
D0174224A PLUG, BRASS 30 N64-09 118.49
D0175003A PLUG 1.87
D0175004A 1/4 PLUG DIN 908 5.8ZN 6.23
D0175006A HEX SOCKET PIPE PLUG 7.83
D0175007A PLUG 6.26
D0175008A PLUG G 1 16.69
D0175021A PLUG G 1/4 DIN 906 4.59
D0175025A Plug 1" Gas Tappered DIN 906 0.00
D0175033A PLUG 10.12
D0175041A PLUG 30.00
D0175104A SCREW PLUG BRASS 3.64
D0175105A SCREW PLUG BRASS 3/8 BSPP 13.05
D0175106A PLUG (GAS 1/2" BRASS 20.33
D0175107A PLUG G 3/4 Pb-H10 UNI 5705 23.44
D0175108A PLUG 72.77
D0175110A Plug G 1 1/4 106.91
D0175204A Plug G 1/4 0.00
D0175206A Plug G 1/2 48.34
D0175210A PLUG 105.71
D0177005P PLUG G1/2 22.57
D0177008P PLUG G 3/4 24.70
D0177203P SCREW PLUG 3.50
D0177205P HEX HD CAP NUT W/PIPE THREAD 27.01
D0178058A PLUG M22X1.5 13.05
D0178104A PLUG 14.31
D0178122A PLUG 19.19
D0178123A PLUG, HEX HD PIPE, BRASS 46.08
D0178124A PLUG G 3/4 0.00
D0179001A PLUG M10 1 3.50
D0180001A Plug D-8 1.73
D0180009A CUP PLUG 2.00
D0180011A PLUG D=18 2.83
D0180013A Plug 20 0.00
D0180017A Plug 25 0.00
D0180019A CAP 28 0.00
D0180021A CUPPED PLUG DIA 30MM 316 SS 10.00
D0180022A Cup Plug 32MM 316 SS DIN 443 11.38
D0180024A Cup Plug D=36MM 316 SS 9.57
D0180026A FILLER CUP 40 MM 18.74
D0185007A NUT, RING 66.79
D0188005A NUT, PREVAILING TORQUE RING 8.21
D0188006A NUT, SLOTTED RING 28.32
D0188008A NUT, SLOTTED RING 26.17
D0188009A PREVAILING TORQUE RING NUT 39.13
D0201004A WASHER 6.4X12.5 2.36
D0201006A WASHER 10.5 X 21 0.10

 
77



November 2025 Diesel Engine Parts List

D0201009A FLAT WASHER M-16 1.22
D0201075A WASHER 1.00
D0201103A WASHER, FLAT 2.50
D0201104A WASHER, FLAT 2.61
D0201105A WASHER DIN 125 3.79
D0201106A WASHER 10.5x21 2.61
D0201107A WASHER M12 PLAIN 3.77
D0201108A WASHER M15X28 UNI 6592 1.00
D0201109A Washer 17 UNI 6592 1.18
D0201110A PLAIN WASHER 19 UNI 6592 1.19
D0201111A WASHER 21X37 0.82
D0201113A WASHER D24 UNI 6592 2.90
D0201114A Plain Washer 28 x 50 4.54
D0201115A WASHER 0.42
D0201170A WASHER 6.4x11 10.48
D0201173A PLAIN WASHER 6.4X11 UNI6592 1.73
D0201174A WASHER 8.4x14 UNI 6592 2.61
D0201175A PLAIN WASHER M10 1.74
D0201203A WASHER, FLAT M5 A4-70 0.11
D0201204A WASHER, SS M6 DIN125A 1.73
D0201205A WASHER, PLAIN M8 304SS 2.19
D0201206A WASHER, FLAT 2.13
D0201207A WASHER, PLAIN M12 1.91
D0201208A M14 FLAT WASHER DIN 125 A2 0.61
D0201209A WASHER 17X30 AISI 304 1.74
D0201211A WASHER, M20 PLAIN 304SS 4.85
D0201215A WASHER, PLAIN M31 x 56 5.60
D0201273A M6 FLAT WASHER A-2 0.18
D0201274A PLAIN WASHER 8 1.73
D0201275A WASHER, M10 PLAIN 304SS 4.24
D0201303A Washer, Plain 0.00
D0201400A ORING ROSETTA TYPE B 5.3X10 1.73
D0201403A PLAIN WASHER 10.5X21 1.72
D0201404A WASHER B13X24 5.52
D0203002A WASHER, FLAT 4 N63-60 6.85
D0203003A WASHER, FLAT 5 N63-60 4.25
D0203004A WASHER DIA,6.4 39.05
D0203005A WASHER, PLAIN N63-60  8 0.30
D0203006A WASHER, FLAT 2.50
D0203007A WASHER FLAT 12 N63-60 7.16
D0203008A WASHER, FLAT D=15 2.73
D0203009A WASHER, FLAT 16 N63-60 10.79
D0203013A M24 FLAT WASHER N63-60 11.97
D0305004A WASHER, TAB 6.4 UN 1.74
D0305006A WASHER, TAB 10.5 2.76
D0305007A WASHER 2.86
D0305029A TAB WASHER 3.21
D0307085A SAFETY WASHER D=8,4 5.59
D0307086A TAB WASHER 8.70
D0307126A TAB WASHER- BRASS 9.16
D0307156A Tab Washer D=10.5 9.11
D0311003A WASHER, LOCK A 5.3 DIN 127B 2.95
D0311004A SPRING WASHER B6 DIN 127B 2.90
D0311005A SPRING WASHER 1.13
D0311006A M10 SPLIT LOCK WASHER DIN 127 1.76
D0311007A WASHER 1.91
D0311009A SPRING WASHER UNI 1751 1.87
D0311010A Washer A17 1.21
D0311012A SPRING WASHER 1.72
D0311014A LOCKWASHER B24 UNI 1751 3.93
D0312003A WASHER, SPRING 0.37
D0312005A LOCK WASHER, SPRING M6 0.44
D0312006A LOCKWASHER, SPRING M8 0.26
D0312007A WASHER 1.78
D0312008A LOCKWASHER M12 DIN 7980 STEEL 1.05
D0315007A WASHER 7.12
D0315009A WASHER D40 2.44

 
78



November 2025 Diesel Engine Parts List

D03183019A ELBOW 90 DEG-JHSV 0.00
D0319093A PIN, HARDENED 2.39
D0319390A Pin 6 L=14 3.09
D0321032A 1.91
D0329081A Spring PIN 6 x 20 8.69
D0329082A DOWEL PIN 8.01
D0329083A Spring PIN 6 x 28 8.69
D0330170A SPRING PIN 1.87
D0330210A SPRING PIN 4.35
D0330212A SPRING STRAIGHT PIN DN 4X24 2.50
D0330215A PIN, ROLL 4x30 din 1481 2.67
D0330218A Spring Pin 12.18
D0330248A PIN 5 X 16 0.30
D0330293A SPRING PIN 1.74
D0342001A WASHER M4 INTERNAL TOOTH 0.09
D0342002A WASHER, LOCK INTERNAL TOOTH 1.80
D0342003A LOCK WASHER M6 2.09
D0342004A 5/16" WASHER, ZINC PLATED 8 N6 1.82
D0342005A Lock Washer M10 1.74
D0342006A LOCKWASHER 12 N63-62 4.09
D0342007A LOCKWASHER 4.44
D0342008A M14 WASHER, INTERNAL TOOTH 6.79
D0342009A WASHER 16 "SCHNOOR" 1.74
D0342013A WASHER, LOCK-INTERNAL TOOTH 2.25
D0342053A WASHER 1.22
D0342054A INTERNAL TOOTH LOCKWASHER 2.61
D0342055A WASHER, SPRING M10 5.02
D0343002A WASHER, SPRING 2.86
D0343003A WASHER 1.75
D0343004A SPRING WASHER 3.47
D0343005A WASHER 6 X 1.4 2.12
D0343006A CONICAL SPRING WASHER 2.69
D0343007A SPRING WASHER 8x1.9 3.47
D0343008A ELASTIC WASHER 5.11
D0343009A WASHER CONICAL HELICOIL 0.29
D0343010A SPRING WASHER 3.06
D0343011A ROSETTA EL. CONICA 10X2.6 0.27
D0343012A CONICAL SPRING WASHER 12X2, 2 2.86
D0343013A SPRING WASHER M12 3.06
D0343015A WASHER 2.85
D0343016A SPRING WASHER 14 X 3 3.44
D0343017A WASHER 2.27
D0343018A WASHER M16 8.34
D0343019A WASHER 10.34
D0343020A PIN 4.35
D0343023A WASHER 6.73
D0343023AA WASHER 21 X 37 0.00
D0343027A WASHER 24X5.4 UNI8836 14.57
D0343028A WASHER 24X5, 4 UNI 8836 0.00
D0343055A WASHER M8 X 1.5 0.86
D0343059A CONICAL SPRING WASHER 10X2.5 0.42
D0345007A SNAP RING 1.04
D0345014A RING, RETAINING A25 2.61
D0345018A RETAINING RING 1.42
D0345057A RETAINING RING B18 1.18
D0345062A SNAP RING A26 UNI7433 0.79
D0345070A SNAP RING 2.50
D0346012A RING, SNAP 3.48
D0346018A Seeger 28 0.00
D0346019A RING, SNAP D30 1.51
D0346020A CIRCLIP 3.39
D0346026A RETAINING RING D40 2.14
D0346027A SNAP RING 42 UNI 7437 4.17
D0346028A RETAINING RING D=45 1.06
D0346031A ELASTIC RING 1.37
D0346032A RING, SNAP 52 UNI 7437 5.92
D0346034A ELASTIC RING 58 2.42

 
79



November 2025 Diesel Engine Parts List

D0346036A RING, SNAP 62 UNI 7437 3.30
D0346038A SNAP RING M68 7.96
D0346041A CIRCLIP D75 UNI 7437 5.22
D0346044A SNAP RING D=85 5.99
D0346045A RING, SNAP 90 UNI 7437 4.71
D0346049A RETAINING RING 110 UNI7437 1.93
D0347002A RING, RETAINING 0.50
D0347005A SNAP RING 2.85
D0347008A Circlip 12 2.40
D0347013A RING, SNAP D17 3.54
D0347016A SNAP 3.33
D0347020A RETAINING RING 25 UNI7435 3.48
D0347022A RING, SNAP 28 DIN 471 0.54
D0347023A RING, SNAP 30 UNI 7435 2.88
D0347026A RETAINING RING D=35 2.00
D0347029A ELASTIC RING D40 1.00
D0347035A RETAINING RING 1.14
D0347041A RETAINING RING 70 UNI7435 1.04
D0351018A DOWEL 1.74
D0351347A Pin 5 x 14 Type A 0.00
D0351377A PARALLEL PIN 15.65
D0351380A Pin 8 x 20 Type A 0.00
D0351398A CYLINDER PIN 10M 6X20 9.85
D0351400A SPINA CILINDRICA 10X24 TIPO A 4.35
D0351418A Pin 12x22 Type A 0.00
D0351419A DOWEL PIN M12 x 24 1.82
D0351479A REFERENCE DOWEL 5x10 Din 7 8.82
D0351480A REFERENCE DOWEL 6m6x12 12.92
D0351510A Parallel Pin 8 x 12 Type B 9.73
D0351646A PIN 6.95
D0351647A PIN -5M6X12 UNI 1707-X5 CR 2.09
D0351679A PIN (8M6X14 UNI 1707-X5 CRNI 1 7.82
D0351702A PIN, 10M6X25 UNI 1707-X5 3.69
D0365021A Headless Screw 0.40
D0365032A THREADED PLUG M6X6 UNI 5929 3.74
D0365056A FLYWHEEL SET SCREW 1.84
D0366084A SCREW M8 x 16 1.46
D0366089A Screw M8 x 30 0.00
D0367140A HEXAGON SOCKET SET SCREW W/CON 1.70
D0411004A BALL 5/16" 2.12
D0411019A BALL 1.87
D0500012A INSERT, HELI-COIL 6 N6 6.64
D0500013A HELI-COIL 5.80
D0500016A Helicoil Added Thread M8 x 8 5.79
D0500017A INSERT, HELICOIL m8 x 1.25 3.50
D0500018A Helicoil Added Thread M8 x 16 2.40
D0500022A HELI-COIL INSERT, M1 9.25
D0500027A INSERT, HELI-COIL 12N6 3.75
D0500122A HELI-COIL FINE THREAD M12 x 1. 2.20
D0710009A BALL BEARING 6205 12.52
D0710010A BEARING 6305-C3 35.04
D0710012A BALL BEARING RIV 6202 10.24
D0790059A UNION SO 6095 6-1/8 85.21
D1015008A SGL ENDED OPEN JAW WRENCH 13MM 7.50
D1016004A COMBINATION WRENCH 8 X 10 34.58
D1016016A COMBINATION WRENCH 17X19 12.20
D111107001 S/W VALVE LOGIC MODIFICATION 3,530.00
D1302005A SCREWDRIVER 8.20
D2005011A KEY 5x7.5 2.10
D2005012A WOODRUFF KEY 5x9 uni6606 din 6 3.98
D2005013A KEY 6X9 UNI 6606  DIN 6888 ISO 12.60
D2005014A SHIM 6X10 UNI6606 5.22
D2008057A KEY, PARALLEL 5X5X25 UNI 660L 6.76
D2008077A PARALLEL KEY 6X6X25 1.65
D2008113A KEY A 10X8X32 UNI 66 4.72
D201173A WASHER 6,4X11 0.00
D2252004A BALL HEAD M8 136.01

 
80



November 2025 Diesel Engine Parts List

D2252034A ARTICULATION, FEMALE 111.35
D2253004A ROD, SPHERICAL END - MALE 122.60
D2253034A UNIBAL JOINT 114.66
D261.205.337-01 2 WAY CONNECTOR KIT 11.85
D2851022A FLANGE 359.96
D2851024A FLANGE 1,551.00
D2861331A FLANGE NP16 ND65 UNI 2278 1,808.46
D2901322A GASKET DN250-PN6 151.94
D2901324A GASKET 75.19
D2910322A GASKET 83.98
D2911013A PACKING 17.16
D2911015A PACKING FOR FLANGE 24.74
D2911034A GASKET DN 40-PN16 18.83
D2925001A PACKING G 10X14 7.02
D2925002A GASKET 1.67
D2925003A GASKET 14x18 UNI 3443 6.15
D2925004A Packing Ring 17 x 22 UNI 3443 9.92
D2925006A GASKET, COPPER 22 X 26 X .7 4.43
D2925007A GASKET 5.22
D2925008A JOINT RING 28X32 5.22
D2925009A GASKET 32 X 36 UNI 3443 9.25
D2925010A GASKET 34 x 39 6.19
D2925013A GASKET 4.80
D2925110A GASKET 20.87
D3016021P RUBBER SLEEVE PN<5 129.63
D3017001A PIPE WRENCH FOR RUBBER SLEEVE 0.00
D3017004A CLAMP 11.47
D3017005A HOSE CLAMP 40-60 16.52
D3017006A CLAMP, HOSE W/WORM GEAR 21.62
D3017007A CLAMP 80-100 20.00
D3017008A CLAMP 90-110MM 20.90
D3017012A PIPE WRENCH FOR RUBBER SLEEVE 24.32
D3017020A CLAMP 9.39
D3017021A Hose Clamp 16 - 25 W5 DIN 3017 9.39
D3017022A CLAMPING COLLAR 25-40 12.90
D3017024A CLAMP 70-90MM 20.65
D3017026A HOSE CLAMP 16-27 19.19
D3017028A CLAMPING HUB DIN 2017 GBS38/13 16.94
D3017057A Collar Heavy Duty 68-71 W4 62.40
D3017062A HOSE CLAMP 72.57
D3017065A Collar "C1" 100-103 W5 79.60
D3017075A CLAMP 86.91 84.19
D3017076A HEAVY DUTY HOSE CLAMPS 64.13
D3017093A CLAMP 86.94 138.93
D3076002A TUBE STOP CLAMP 66.75
D3076003A CLAMP STOPS TUBE D 38 33.91
D3076009A CLAMP D=70 68.69
D3077003A CLAMP 6.96
D3077004A Clamp D10 6.92
D3077006A HOSE CLIP 6.61
D3077008A PIPING CLAMP D25 6.61
D3077009A CLAMP D=30 14.98
D3078020A HOSE CLAMPS 0.00
D3078021A CLAMP 38,5-43 20.84
D3078031A CLAMP, HOSE 9.10
D3078032A HOSE CLAMP 76,5-84 "GEATEC" 15.65
D3078033A CLAMP 80-88 32.98
D3078035A CLAMP 19.59
D3078036A CLAMP 22.61
D3078040A CLAMP 28.25
D3078043A CLAMP 95.75
D3078045A CLAMP 61.85
D3078046A CLAMP 34.43
D3079005A JOINT, STRAUB-FLEX 1L-76.1 556.72
D3079087A STRAUB JOINT 804.43
D3079098A HOSE CLAMP 554.05
D3079112A STRAUB-GRIP-L.D.44.5 269.19

 
81



November 2025 Diesel Engine Parts List

D3081007A LOCKWASHER 13X8.7X1 4.70
D3081008A BONDED SEAL RING 2.64
D3081010A SEAL WASHER 16X10.7X1.5 3.56
D3081016A SEAL RING 24X16.7X1.5 7.33
D3081027A RING, SEALING M42 6.19
D3081051A WASHER 22X14, 7X1, 5 4.92
D3081054A 1/2" BSPP CHECK WASHER SS 12.00
D3081060A WASHER 22.00
D3090004P GASKET 6.62
D3090005P PACKING 13X8X1 4.93
D3090007P GASKET 14X9X1 2.10
D3090010P GASKET 4.47
D3090012P WASHER, COPPER 10 4.70
D3090013P Copper Washer 16x12x1 2.35
D3090020P PACKING 4.35
D3090023P PACKING 20x16x1 3.40
D3090025P GASKET 1.17
D3090026P PACKING (22X16) 2.50
D3090027A PACKING 18 x 22 x 1 1.81
D3090032P PACKING 24X14X1 13.38
D3090033P PACKING 24X18X1 4.35
D3090037P GASKET, COPPER 21X25X1 5.07
D3090038P GASKET, COPPER 26x20x2 3.61
D3090039P GASKET 9.57
D3090041P GASKET 27x22x1 2.03
D3090044P PACKING 1.27
D3090050P RING GASKET 32X27X1 3.39
D3090054P GASKET, COPPER 34 x 28 x 1 6.89
D3090061P PACKING 36 X 30 X 1 6.29
D3090063P GASKET, COPPER 38 x 28 x 1 4.79
D3090067P GASKET 40x34x1 8.70
D3090068P PACKING 10.21
D3090280A WASHER, COPPER A 5.5X8 1.74
D3090281A GASKET 9.5X6.9X1 3.41
D3090282A GASKET 2.78
D3090283A GASKET 2.35
D3090284A WASHER, COPPER0 3.46
D3090285A WASHER, COPPER 15.5 X 12 X 1.5 4.35
D3090286A RING GASKET 16.5x12.5x1 5.34
D3090287A GASKET 16,5 X 13,5 X 1 8.26
D3090288A JOINT RING 6.86
D3090293A COPPER GASKET 18X14X1,5 5.22
D3090294A GASKET 18,5x15x1 4.49
D3090295A GASKET 8.40
D3090302A COPPER FLAT WASHER 22X14X1.5d3 3.65
D3090304A GASKET COPPER 22x16x1.5 5.34
D3090308A WASHER, COPPER 17X23X1.5 2.53
D3090311A GASKET 24x16x1.5 3.21
D3090313A WASHER, COPPER 2.89
D3090316A GASKET 25 X 22 X 1 1.20
D3090317A PAKCING 26x18x1 1.00
D3090319A COPPER GASKET 5.22
D3090320A GASKET 26x21x1.5  DIN 7603 5.12
D3090322A USE D3090323A 0.00
D3090323A JOINT RING 4.35
D3090327A GASKET 4.00
D3090332A GASKET 30 X 24 X 1.5 6.60
D3090338A 0175007A 4.87
D3090344A GASKET 6.44
D3090345A COPPER RING GASKET 7.28
D3090353A WASHER, COPPER A 33X39 10.45
D3090359A GASKET 42X36X2 3.42
D3090361A GASKET 45X35X1.5 63.58
D3090413P PACKING 4.24
D3090420P RING PACKING 19X14X1 1.67
D3093011A SEAL, OIL MIM 10X22X7 12.00
D3093042A SEAL, OIL MIM 22X40X7 DIN 3760 35.93

 
82



November 2025 Diesel Engine Parts List

D3093056A SEAL RING 25.19
D3093057A SEAL, OIL MIM 30X47X6 8.00
D3093059A SEAL, OIL MIM 30X50X10 6.67
D3093070A GASKET 35x60x10 32.17
D3093093A SEAL RING 22.85
D3093153A RING, SEAL- MCM 37.72
D3112405A ORING 0.34
D3112409A ORING 1.72
D3112413A O-RING 11.10 X 1.78 0.00
D3112421A ORING 23.52 x 1.78 4.01
D3112605A O.RING 2-008 VITON 1.74
D3112613A O-RING 11.10 X 1.78 3.05
D3112614A O-RING 2-014 Viton 12.42 x 1.7 2.36
D3112615A O-RING  14,00X1,78 4.92
D3112619A O-RING 2.26
D3112620A ORING 21,95 X 1,78 4.22
D3112621A O-RING 23.52 X 1 3.65
D3112626A ORING 1.78mm x 31.47mm FKM 2.36
D3112629A O-RING 0.00
D3113404A ORING 28.25X2.62 3.13
D3113412A ORING 13.10 X 2.62 SILICONE 9.25
D3113413A ORING 0.00
D3113417A PACKING 12X2.62 3.64
D3113418A O-RING SEAL 3.30
D3113419A ORING 2-116 S604-70 5.22
D3113420A ORING 20.29 X 2.62 1.96
D3113421A O RING SEAL 21.89X2.62 4.70
D3113424A ORING 4.55
D3113426A ORING 2-123 S604-70 5.79
D3113427A ORING 4.00
D3113428A O-RING 2-125 Silicone 32.99 x 2.07
D3113429A O-RING 2-126 4.89
D3113430A SEAL RING 2-127 S604-70 3.44
D3113431A ORING 37.77 X 2.62, 2-128 NITR 7.26
D3113432A SEAL RING 2-129 S604-70 5.21
D3113433A ORING 2-130 SILICONE 5.42
D3113435A O RING 2-132 SILICONE 9.12
D3113436A ORING 45.69 x 2.62 9.19
D3113437A ORING 2-134, S604-70 9.55
D3113438A O-RING SEAL 3.13
D3113439A ORING 3200*  2-136 7.07
D3113444A ORING 0.00
D3113447A O-RING 2.73
D3113452A O RING SEAL 71.12X2.62 5.04
D3113455A ORING 2-152 S604-70 13.07
D3113458A ORING 101.27 x 2.62 23.00
D3113468A O RING 145.72X.2.62 5.04
D3113604A ORING 2-122 VITON 2.46
D3113606A ORING 4.73
D3113607A ORING 2-110 VITON 2.08
D3113608A O-RING 9,93X2,62 12.09
D3113609A GASKET 10.77x2.62 2.26
D3113610A O-RING  5-615 Viton 11.91X2.62 3.15
D3113613A ORING 2.90
D3113614A ORING 2.43
D3113617A ORING 2.12
D3113619A ORING 1.73
D3113620A ORING (2-117 V747-75) 2.90
D3113621A SEAL RING 2.76
D3113622A ORING 3.65
D3113623A ORING 2-120 6.83
D3113624A ORING 4.40
D3113625A ORING 2-122 V747-75 2.60
D3113626A ORING 4.84
D3113627A GASKET 31.42X2.62 3.60
D3113628A O RING 32.99X2.62 7.37
D3113629A O RING 34.59X2.62, 2-126 VITON 6.52

 
83



November 2025 Diesel Engine Parts List

D3113630A ORING 4.85
D3113631A O RING SEAL 37.77x2.62 4.71
D3113632A O-RING SEAL 3156  2-129,N497 3.92
D3113633A ORING 5.37
D3113634A ORING SEAL 5.99
D3113635A O RING 44.12X2.62 VITON 8.45
D3113636A ORING 2-133 Viton 45.69 x 2.62 7.59
D3113637A O-RING SEAL 7.94
D3113639A ORING SEAL 15.54
D3113640A ORING 52.07 X 2.62, VITON 4.18
D3113641A SEAL RING 11.25
D3113642A ORING 2-139 VITON 55.25 X 2.62 3.00
D3113643A ORING 56.82 X 2.62 6.09
D3113644A SEAL RING  58.42X2.62 6.27
D3113651A ORING 2-148 6.96
D3113654A ORING 9.80
D3113656A O-RING  88,57X2,62 10.79
D3113658A O RING SEAL 101,27X2,62 16.71
D3113663A O-RING 1.73
D3113671A O-RING  23,81X2,62 3.48
D3114022A SEAL RING 0.00
D3114024A O.RING 5-321 N497-70 (OBS USE 0.00
D3114047A ORING 14.29
D3114059A ORING 2-247 NITRILE 0.68
D3114401A O-RING 41.28 x 3.53 13.87
D3114403A ORING 9.68
D3114404A O-RING 9.32
D3114411A O-RING 20,22X3,53 WATER SEAL R 5.92
D3114412A ORING 21.82 x 3.53 3.09
D3114413A ORING 23.39 x 3.53 6.29
D3114415A GASKET 5-618 SILICONE 6.22
D3114418A O-RING 29,74X3,53 3.22
D3114420A ORING SEAL 6.00
D3114422A ORING 36.09 x 3.53 8.20
D3114423A ORING '' SEAL 2.52
D3114424A ORING 3.99
D3114425A ORING 2-223 S604-70 9.44
D3114426A ORING 5-332 S604-70 10.60
D3114427A SEAL RING 10.29
D3114428A ORING SEAL 5.22
D3114430A O RING 49.20X3.53 6.95
D3114433A O-RING 53,57X3,53, 2-227 N497- 7.77
D3114434A SEAL RING 2-228 S604-70 15.05
D3114439A ORING 5-703 S604 12.12
D3114441A O-RING 68.26 X 3.53 12.74
D3114442A O RING 69.44X3.53 13.38
D3114444A SEAL RING 2-233 S604-70 2.23
D3114446A WATER SEAL RING 12.64
D3114447A SEAL RING 2-235 S604-70 21.87
D3114448A SEAL RING 2-236 S604-70 6.26
D3114449A O-RING 20.62
D3114450A ORING 14.77
D3114451A O.RING 2-239 NITRILE 15.30
D3114453A O-RING SEAL 2-241 18.00
D3114454A Oring 8.07
D3114455A O RING SEAL 13.38
D3114456A O-RING 107,54X3,53 11.88
D3114463A 2-251 Silicone ORING 3.53 x 12 25.47
D3114464A SEAL RING 13.39
D3114466A SEAL RING 139.29 X 3.53 11.15
D3114470A ORING 2-258 S604-70 33.75
D3114472A ORING 164.69x3.53 14.78
D3114473A O RING SEAL 34.34
D3114475A ORING 2-263 S604-70 24.44
D3114476A ORING 2-264 S604-70 23.45
D3114490A ORING 52.39 X 3.53 N497-70 8.09
D3114601A ORING 5-327, V0747 5.52

 
84



November 2025 Diesel Engine Parts List

D3114602A ORING 55.56 X 3.53 VITON 9.63
D3114605A O-RING 2.50
D3114608A ORING 2.42
D3114610A O-RING 18.64 x 3.53 2.00
D3114612A ORING 21.82 x 3.53 2.49
D3114613A O.RING 3.73
D3114614A ORING 3.54
D3114615A SEAL RING25,81X3,53 3.13
D3114616A ORING 26.57 x 3.53 1.94
D3114617A ORING 2-216 Viton 28.17 x 3.53 4.66
D3114618A ORING 2-217 V747-75 3.60
D3114619A ORING 4.14
D3114620A O-RING SEAL 8.67
D3114621A ORING 34.52 X 3.53 5.48
D3114622A ORING 36.09 x 3.53 7.02
D3114623A ORING 2-222 VITON (SUPERCEDES 19.28
D3114624A O-RING 39.60 X 3.53 VITON 7.51
D3114625A O-RING 6.57
D3114626A O-Ring 42.85mm ID X 3.53mm C/S 10.53
D3114627A ORING 44.04 x 3.53 8.70
D3114628A O-RING 45.36 X 3.53 VITON 31.02
D3114629A O-RING SEAL 6.15
D3114630A ORING 5-701 v0747 49, 20X3, 53 9.05
D3114631A ORING SEAL 4.87
D3114633A O-RING 6.59
D3114634A O-RING 11.02
D3114635A O.RING 5-702 VITON 9.65
D3114637A ORING 5-039 Viton 61.24 x 3.53 14.67
D3114638A ORING VITON 13.21
D3114639A O-RING 5-703 VITON 12.15
D3114642A O RING 69.44X3.53 9.57
D3114643A ORING 15.11
D3114644A ORING 2-233 Viton 10.88
D3114645A ORING 10.72
D3114646A ORING 74.61 X 3.53 10.01
D3114647A ORING 2-235 12.58
D3114648A ORING 82.14 x 3.53 14.53
D3114650A ORING 88.49 x 3.53 18.64
D3114653A O-RING SEAL 8.45
D3114660A O.RING 2-248 NITRILE 4475 17.58
D3114661A O-RING 2-249 Viton 26.65
D3114663A ORING 129.77X3.53 21.12
D3114666A O-RING 139.29 x 3.53 26.95
D3114670A SEAL RING 2-258 33.36
D3114672A O-RING 2-260-V75 12.96
D3114673A ORING 171.04x3.53 23.58
D3114674A ORING 2-262 V747-15 33.96
D3114676A O RING 2-264 VITON 34.15
D3114690A O-RING 52.39 X 3.53 10.36
D3115417A ORING 6.23
D3115421A O-RING 2-329, S604-70 7.40
D3115423A ORING 2-331 NITRILE 13.68
D3115424A O RING 59.69X5.33 4.18
D3115426A O-RING 16.11
D3115428A ORING 2-335 S604-70 21.84
D3115429A O-RING, OR-178 * NITRILE  74.6 17.30
D3115432A O RING 85.09X5.33 21.64
D3115458A WATER SEAL RING 2-366 N674-70 3.43
D3115614A O-RING 5-322 v0747 14.30
D3115617A ORING 0.00
D3115644A O-RING SEAL 123.19 x 5.33 19.06
D3136002A BULK HEAD UNION JIC 74.42
D3136003A Body JIC-JIC 9/16"- 18 0.00
D3136005A UNION  JIC-JIC 7/8" -14 28.14
D3136006A Passing Plate Connection JIC - 49.93
D3160009A FLARE SLEEVE 2.79
D3160039A TUBE NUT 4.44

 
85



November 2025 Diesel Engine Parts List

D3162003A SEAL RING 6.63
D3162004A SEAL RING O-RING 2-119 TYPE 0.00
D3162006A SEAL RING 4.00
D3162022A CHECK RING 6.59
D3162023A CHECK RING 3.73
D3162024A CHECK RING 2.13
D3162026A CHECK RING 2.40
D3165015A UNION 53.59
D3165016A UNION, L 7/8-14J 1/2G 59.50
D3165025A RUN ADJ TEE 1"5/8-12 JIC -" BS 201.05
D3165101A ADAPTER L 7/16-20 JIC 1/8 GAS 239.96
D3166005A BODY 8.72
D3166008A INTERMEDIATE STRAIGHT COUPLING 10.05
D3166009A ADAPTOR UNION SAE 37 18.18
D3167003A "T" UNION 31.30
D3167004A CASING 28.69
D3167005A T COUPLING FOR 73DEG FLARED PI 12.10
D3167009A ADAPTOR TEE SAE 37 39.06
D3167103A ADAPTER T 0.00
D3168002A FITTING 90 40.01
D3168005A BODY ELBOW 90* 7/8-14 JIC X 7/ 0.00
D3168006A BODY 57.92
D3169002A UNION 'T'' 7/16-20JIC(X2)_1/4 97.63
D3172014A UNION 1"-1" 27.40
D3173003A STRAIGHT PUSH-ON HOSE 1/2 21.91
D3173011A ELBOW, 90 DEG PUSH ON HOSE 0.00
D3175002A L FITTING WITH NUT 1/2-20 X TU 27.17
D3175003A L FITTING WITH NUT 9/16-18 X T 27.18
D3175006A RACC. AD L 1"1/16-12  A113003/ 27.12
D3175008A UNION 57.60
D3176014A ADAPTOR BRAZE SAE 37 8.25
D3176018A BRAZE CONNECTOR MALE "JIC" 6.30
D3180007A ADAPTER, STRAIGHT END 30.32
D3180008A ADAPTOR 44.81
D3181022A ADAPTOR 29.60
D3182003A CONNECTOR JIC-BSPP ORING AND R 12.58
D3182004A CONNECTOR 8 JIC-BSPP(1/4) ORIN 12.87
D3182005A Union 9/16-18 JIC -1/4" BSPP 133.03
D3182006A BODY 9.39
D3182008A UNION 7/8-14 JIC X 1/2 BSPP 27.12
D3182009A UNION 1 1/16-12 jic  x 3/4 GAS 31.50
D3182010A Body 26.96
D3182011A BODY 53.41
D3182012A UNION 100.24
D3182013A 7/16 x 20 JIC X 3/8" BSPP STEE 17.38
D3182014A CONNECTOR 6 JIC-BSPP (1/2) ORI 9.13
D3182017A Body Fitting 55.99
D3182019A CONNECTOR 22 JIC-BSPP (3/4) OR 12.40
D3182055A BODY 0.00
D3182059A D 95.98
D3182080A NIPPLE TUBE FOR E 10202 37.72
D3182082A ADAPTER 47.72
D3182087A CAP 28.00
D3182095A CONNECTOR 188.56
D3182103A CONNECTOR 25  SS JIC-BSPP (1") 128.40
D3182115A CASING 10.00
D3182116A CASING 6.13
D3182117A FITTING 77.81
D3182119A UNION 14.78
D3182120A HOUSING 39.97
D3182121A STUD COUPLING  FOR A-102067-10 6.25
D3182125A FITTING 29.38
D3182126A Union M22  x 1.5- JIC 7/8-14 0.00
D3182203A Straight Union 9.56
D3182205A UNION PIECE 11.60
D3182207A UNION PIECE 35.12
D3182209A CONNECTOR 14-16 JIC-BSPP ORING 26.81

 
86



November 2025 Diesel Engine Parts List

D3182212A Body 69.38
D3182214A Connector 18.78
D3182255A UNION PIECE 7.83
D3183003A BODY 30.43
D3183004A FITTING 90 DEGREE 62.60
D3183005A UNION PIECE 22.32
D3183007A UNION''FOR'' 19.01
D3183008A Body 41.73
D3183009A BODY 66.72
D3183010A TUBE, 90 DEG ELBW FOR ZN-CR, V 59.99
D3183011A UNION 39.65
D3183013A UNION 38.99
D3183014A 90DEG ELBOW 6 JIC-BSPP (1/2) O 35.53
D3183015A Body 1/2-20 JIC GAS 0.00
D3183016A Union 90" 9/16-18 JIC -3/8" BS 31.30
D3183019A CONNECTOR 60.60
D3183020A Union 50.94
D3183022A Union "90* 1" 5/16-12 JIC - 3/ 42.38
D3183101A 90 DEGREE ELBOW M10X1/4JIC 38.65
D3183103A Fitting 90deg M10x1 1/2/20 jic 23.93
D3183104A BODY 39.66
D3183105A 90DEG ELBOW 8 JIC-14x1.5 ORING 38.38
D3183106A 90 DEG ELBOW 10 JIC-14x1.5 ORI 28.54
D3183107A UNION 37.56
D3183108A UNION 90 DEG 7/8 35.40
D3183111A 90° ELBOW M20X1.5 - JIC 7/8-14 40.49
D3183112A BODY 36.52
D3183113A 90DEG ELBOW 18-20 JIC-22x1.5 O 66.91
D3183114A 90 DEGREE ELBOWS M27X2 JIC 1"1 34.43
D3183203A Body 46.85
D3183205A FITTING, ELBOW 16.32
D3183206A ELBOW 90 DEG3/4 24.34
D3183209A 90 DEG ELBOW 6 JIC-BSPP (1/2) 32.41
D3183210A Union 90* 125.20
D3183301A ADAPTER 90 148.43
D3183310A 90 DEG FITTING 277.52
D3183316A FITTING A 90DEGREES ATT. JIC 1 293.87
D3184004A UNION PIECE 52.06
D3184005A UNION PIECE 23.88
D3184009A FITTING T 1"1/16-12 JIC 3/4 GA 0.00
D3184013A Union "T" 59.12
D3184015A TEE, BRANCHS 15.25
D3184019A "T" FITTING 57.01
D3184023A BRANCHS TEE JIC BSPP O-RING + 61.55
D3184026A UNION 120.86
D3184040A CASING 44.24
D3184051A CASING 27.54
D3185001A CONNECTOR SWIVEL G 1/4" MALE - 23.10
D3185004A UNION PIECE 32.13
D3185005A UNION 9/16-18 JIC - 1/4" FEMAL 10.02
D3185008A UNION PIECE 43.35
D3185009A UNION PIECE 47.42
D3185010A Union 150.24
D3185012A UNION PIECE 45.21
D3185018A BODY 42.88
D3185103A CONNECTOR SWIVEL G 1/8 M - 7/1 137.02
D3186002A CONNECTOR 13.99
D3186006A UNION FEM 7/8 FEM-7/16 MALE 41.14
D3186009A REDUCING UNION JIC-FEMALE JIC 23.99
D3186010A Union JIC 25.46
D3186013A REDUCING UNION JLC-FEMALE JIC 26.67
D3186015A FITTING, STRAIGHT 1/16-12 33.83
D3186101A ADAPTOR, AIR VALVE TO START BU 21.17
D3186113A JUNCTION, STRAIGHT 1" 1/16-12 63.04
D3187001A BODY 15.65
D3187002A 90 DEG ELBOW COUPLING 21.13
D3187005A 90DEG UNION ELBOW-SWIVEL 10 FE 24.00

 
87



November 2025 Diesel Engine Parts List

D3187008A UNION ELBOW 30.98
D3187009A 90DEG UNION ELBOW 18-20 SWIVEL 57.96
D3187010A ELBOW JIC, 90°, 1" 5/16-12UN-2 33.60
D3187040A 90 DEG JUNCTION MALE 122.81
D3187042A 90# ELBOW 117.37
D3188001A T JOINT JIC 1/2-20 UNF 27.17
D3188004A SWIVEL, T, 1/16-12UN-2B 38.39
D3188006A REVOLVING INTERMEDIATE T COUPL 28.52
D3188008A UNION PIECE 99.58
D3188009A FITTING T JIC1" 1/16-12 UNF 42.01
D3190001A SCREW M8X1 3.22
D3190002A HOLLOW SCREW M10X1 26.18
D3190003A SCREW 6.02
D3190004A SCREW M14X1,5 11.19
D3190005A SCREW 7.91
D3190008A SCREW M22X1,5 10.00
D3190053A DRILLED SCREW M12 X 1.5 127.75
D3195019A 90 DEGREE LONG ELBOW JIC-GAS 132.47
D3195110A ADJUSTABLE EXTENSION 85.29
D3195113A LONG ELBOW 90 DEGREES 1"1/16-1 86.59
D3195201A ADAPTOR 90 7-16-20 JIC 1/8 GAS 313.10
D3404502A COLLAR 25.61
D3404503A CLAMPS, COLLAR W/O PLATE PIPE 2.93
D3404505A COLLAR D=44,5 50.11
D3404506A COLLAR D=38 37.00
D3404508A CLAMP 86.26
D3404510A MANIFOLD 29.59
D3891045A VALVE, BALL 342.21
D3891051A BALL VALVE DN 10 35.99
D3891053A VALVE, BALL 81.60
D3891054A BALL VALVE 261.54
D3892001A BALL VALVE, SPECIAL 70.79
D3895005A THREE WAY BALL VALVE 353.30
D4711057A MANOMETER 791.19
DA 866T-75FL WATER REGULATING VALVE 1,181.67
DG116384040J ELECTRIC MOTOR 8.7KW 4P V.690 1,573.50
DG118007002J AIR FILTER CARTRIDGE 1,410.55
DG118007003J VISUAL LEVEL-LCS 291.60
DG118007004J BALL VALVE 150.00
DG118007005J TEMPERATURE SWITCH-LCS 1,633.87
DG118007006J LEVEL SWITCH 775.80
DG118007007J LEVEL SWITCH 775.80
DG118007008J FLEXIBLE HOSE-LCS 266.40
DG118007009J FLEXIBLE HOSE-LCS 396.00
DG118007010J VARIABLE DELIVERY PUMP-LCS 30,006.00
DG118007011J AUXILIARY SERVO PUMP 4,550.00
DG118007012J COUPLING JOINT 2,625.00
DG118007013J ELECTRIC MOTOR-LCS 11,340.00
DG118007014J CHECK VALVE-LCS 95.40
DG118007015J RETURN FILTER CARTRIDGE 423.17
DG118007016J HEAT EXCHANGER 4,701.85
DG118007017J PRESSURE RELIEF VALVE-LCS 3,291.29
DG118007018J ELECTRIC VALVE-LCS 517.20
DG118007019J ELECTRIC VALVE-LCS 587.73
DG118007020J CHECK VALVE-LCS 305.62
DG118007021J CHECK VALVE 108.98
DG118007024J FLOW CONTROL HOLE-RC 124.20
DG118007025J PRESSURE GAUGE SHUT OFF 56.25
DG118007026J PRESSURE GUAGE D.63 195.87
DG118007028J PRESSURE SWITCH-RC 752.30
DG118007029J PRESSURE SWITCH 752.30
DG118007030J PRESSURE RELIEF VALVE-LCS 442.22
DG118007031J DIRECTION VALVE-LCS 2,586.02
DG118007032J DIRECTION VALVE-LCS 1,546.63
DG118007034J CHECK VALVE-LCS 298.80
DG118007036J BALL VALVE 468.75
DG118007037J ELECTRIC VALVE-LCS 495.00

 
88



November 2025 Diesel Engine Parts List

DG118007038J LINEAR DIRECTION VALVE 1,880.74
DG118007039J PRESSURE SWITCH 752.30
DG118007040J DIRECTIONAL VALVE-LCS 990.00
DG118007042J BALL VALVE 107.52
DG118007044J FLEXIBLE HOSE-LCS 288.00
DG118007045J FLEXIBLE HOSE-LCS 288.00
DG118007046J FLEXIBLE HOSE-LCS 288.00
DG118007047J FLEXIBLE HOSE-LCS 288.00
DG118007048J SHUTTLE VALVE 258.60
DG118007049J DIRECTIONAL VALVE-LCS 2,233.38
DG118007050J PRESSURE GAUGE-LCS 188.07
DG118007051J TEMPERATURE SWITCH-LCS 1,394.23
DG118007053J DISTRIBUTOR-LCS 1,008.00
DG118007054J FLEXIBLE HOSE-LCS 396.00
DG118007055J FLEXIBLE HOSE-LCS 423.00
DG118007056J FLEXIBLE HOSE-LCS 396.00
DG118007057J FLEXIBLE HOSE-LCS 513.00
DG118007058J DIRECTIONAL VALVE-LCS 990.00
DG118007059J CHECK VALVE-LCS 176.32
DG118007060J BALL VALVE 150.00
DG118141007J GASKET-LCS 171.00
DG118141009J BUSHING GUIDE-LCS 711.00
DG118141010J GASKET-LCS 117.00
DG118141011J BUSHING GUIDE-LCS 990.00
DG118141013J PLUG W/PACK.RING-LCS 82.80
DG118141016J STUD STANDPIPE ADAPT-LCS 36.00
DG118141017J QUICK DISCONNECT 153.00
DG118141018J GASKET-LCS 234.00
DG118141019J GASKET-LCS 104.40
DG118141022J GASKET-LCS 397.30
DG118141023J BUSHING GUIDE-LCS 1,548.00
DG118141024J GASKET 270.00
DG118141028J O-RING SEAL 81.00
DG118141031J BALL JOINT 864.00
DG118141032J INTERNAL RING-LCS 81.00
DG118141036J O-RING SEAL 99.00
DG118141037J GREASER 45.00
DG118141038J ADAPTOR 3/4-LCS 63.00
DG118175005J BUSHING FRONT-GUIDE 2,703.56
DG118175006J BUSHING FRONT-WASHER 2,350.92
DG118175022J GASKET 235.42
DG118175023J O-RING SEAL-LCS 81.00
DG118175024J GASKET 235.42
DG118175025J GASKET 271.63
DG118175026J O-RING SEAL-LCS 104.40
DG118175027J GASKET 137.63
DG118175028J GASKET 177.47
DG118175029J O-RING SEAL 84.60
DG118175033J ANTI-EXTRUSION RING-LCS-LCS 272.44
DG118226004J FLANGES - CUT SPLIT P.04 SAE 3 88.34
DG118226005J FLEXIBLE HOSE 1,175.40
DG118226007J FLEXIBLE HOSE 234.00
DG118226008J COUPLING 71.99
DG118226009J UNION 71.99
DG118226011J FLEXIBLE HOSE 396.00
DG118226012J COUPLING 71.99
DG118226013J FLEXIBLE HOSE-LCS 360.00
DG118226014J ADAPTATOR 16F642EDMLSS P.19 66.26
DG118226017J TEE - ADJUSTABLE EQ. P-ETVD12L 44.17
DG118226020J ADAPTER 39.76
DG118226021J COUPLING 71.99
DG118226119J ADAPTOR, PARKER, 16F642EDMLSS 839.20
DG118255003J FILTER CARTRIDGE 90.00
DG118255005J FLEXIBLE HOSE-LCS 243.00
DG118420028J PRESSURE SWITCH 592.50
DIMM168 MEMORY MODULE 122.10
DIVG002 OVERVOLTAGE SUPRESSOR-LCS 429.50

 
89



November 2025 Diesel Engine Parts List

DKS00009 BUS BAR FASTENING 30 X 50 X 48 180.50
DL1CB006 INCAND. BULB 6V 1.2 W BA9 BASE 15.65
DLKZORRTE140L73 SERVO VALVE 8,588.55
DR296620029J ANODE 280x210x30 0.00
DR315660058J RING BLOCK 2,262.00
DR315880052 LUBRO RING 0.00
DR344800010J PROTECTION WINDOWS 308.25
DR346100005J PLC TYPE TSX MICRO 2,280.75
DWG.G97099/54 NUT 9.99
DWG.G97099127 JOINT UNIBAL 299.96
DWG.G97099129 NUT 9.99
DWG.G9709954 NUT 9.99
DWG.G9709955 JOINT UNIBAL 299.96
DWG97099/54 NUT 9.99
DXOW-3 CABLE 2.34
EASP-WHF1K-ANT HF WIDE BAND ANTENNA REL. 3.0. 31,561.00
ECP-0-216-18 CLASS RETROFIT KIT 77,590.00
ECP-006-18 VALVE COVERS/REFLUX LINE INSTA 0.00
ECP-007-18 TAPPET COVERS REPLACEMENT 0.00
ECP-012-17 BARRING DEVICE (PER ENGINE) 2,000.00
ECP-013-19 FUEL FILTER RELIEF VALVE ASSEM 0.00
ECP-09-16 LCS SSDG ONE WAY VALVE 286.98
EFA0116006MG CIRCUIT BREAKER 21.74
EFA3060A04MG CIRCUIT BREAKER-LCS 87.08
EFAZH00003MG AUXILIARY CONTACT 27.28
EJE04 RADIO INTERFERENCE PROTECTION 1,522.00
EP2-13 CABLE GLAND, EMC GRIP TYPE W/ 0.00
EPS300-3/4-48" 3/4" THIN WALL ADHESIVE TUBING 0.00
ERKNFA102IC MEASURING RESISTOR BEARING TEM 359.96
ERKNFA103IC MEASURING RESISTOR AIR TEMPERA 271.05
ETTAE15201ET CURRENT TRANSFORMER PROTECTION 527.42
ETTAE15202ET CURRENT TRANSFORMER PROTECTION 636.59
ETTAE15203ET MEASURING TRANSFORMER 432.85
EVE680003 RECTIFIER 161.00
EVE680005 DIODE MODULE/ W INSTALLATION H 179.98
EVE68003 supreceeded by EVE680005 84.89
F002A11261 GASKET, FUEL FEED PUMP 3.72
F00BJ60028 ORING, 23.0 X 2.5 FPM 70- GREE 0.00
F00BJ60128 COPPER SEAL 0.00
F00BJ60513 ORING 29.57
FA7558JJJ0210 HOSE ASSEMBLY, NONMETALLIC 32.10
FC163-04 HOSE 7.70
FC234-16 HOSE, HYDRAULIC 0.00
FC300-08 HOSE 8.45
FC300-10 HOSE 12 FT 125.60
FC300-16 HOSE 16.07
FC300-20 HOSE 15 FT LENGTH 256.25
FC300-24 HOSE, HYDRAULIC 36.06
FC332-10 HOSE 15.17
FD15-1000-04 N81940/2-1 300 PSI 0.00
FDGM--CRL-0058 S/S PRESSFITTING 45 DEG. ELBOW 8.13
FDGM-CRL- 0092 ELEC MOTOR ACCUMULATOR PUMP 1,630.56
FDGMSK-C-94078 MODIFIED COUPLING 74868P02 1,376.54
FGDM-CRL-0077 CYLINDER JOINT FOR COUPLING SA 364.50
FIN 50.010.F RFI SINGLE PHASE FILTER 86.77
FITTING ASSY REDUCING TEE 1.5" RUN X 1" DRO 0.00
FR3 0.00
G1-80 0.00
G1-81 0.00
G1-82 0.00
G118175 POS 22 GASKET 359.96
G118175 POS 27 O-RING 699.91
G118175 POS 28 RING, WIPER GASKET 50.00
G118175 POS 29 O-RING 60.00
GEP02005689 GRUPPO D'ASSIEME 1312C2ME8 13 0.00
GSK76010 CONNECTOR, TERM BLOCK, 10-POS- 41.77
GSP02005689 PARTI DA SPEDIRE 1312C2ME 13 A 0.00

 
90



November 2025 Diesel Engine Parts List

GV2ME07 IEC MAN STARTER 1.6-2.5A 3P MA 345.18
GV2ME14 IEC MAN STARTER 6.0-1.0A 3P MA 215.76
GV2ME20 STARTER, PUSHBUTTON 241.73
GVAE11 TYPO FOR P/N GVAN11 38.61
H3CRF8N TIMER AC24-48/DC12-48 237.96
HC6200FKN8H RETURN FILTER ELEMENT(LCS-1) 228.33
HD67215-A1 MODULE, J1939 TO MODBUS TCP 1,020.00
HDPF6801 FELT STRIP 40.00
HI-A PRESSURE FILTER INDICATOR 106.03
HSTW-K-F HI TEMP FEMALE CONN W/WINDOW, 6.61
HZM6200005900 CABLES, HANDPROGRAMMER 1,080.96
HZM620812908000 CABLE STG2040DP-L2=M/SVSTG5KWB 671.39
HZMA-FIN-007 CG HELENOS SPEED CONTROL MODUL 10,424.70
HZTL421583R0001 SEAL AND  BUSHING KIT FOR ABB 0.00
I46100 PIPE 0.00
I58400 ADJUSTING SCREW 153.46
I76700 THREADED BAR M10 0.00
ID36SS6V-AM 0.00
IFMR0036 SPEED SWITCH 275.13
INTERCEPT001 NG10 PROPORTIONAL VALVE-LCS 6,606.67
INTERCEPT002 COMPACT ROD STYLE SENSOR-LCS 3,033.33
INTERCEPT003 LIMIT SWITCH-LCS 933.33
IP351886LA Pressure Valve Adjustment Asse 0.00
IS346192 CENTRAL BEARING 0.00
ISTF0014-000 SEPAR WIRING HARNESS 0.00
IT351718LA OIL PUMP ASSEMBLY (USE 1Z59917 0.00
J-386-41-A 0.00
J4-4LLME ELBOW, LONG 0.00
J4-8C JIC #4 X 1/2 MALE 0.00
J4GC SS 37-ST-THD-CN 4.51
J4GE 90DEG ELBOW 1/4" 37DEG JIC(M) 21.13
JHSV0001L EPF Loose Parts per engine Del 0.00
JHSV001L EPF Loose Parts per engine Del 0.00
JHSV003 FUEL SEPARATOR COVER W/ NANOME 0.00
JHSV004 LOP TERMINAL STRIP 0.00
JHSV005 COALESCER KIT 562.81
JHSV006 AIR FILTER KIT 611.12
JHSV007 ORING, VITON 100mm X 3mm 0.00
JHSV008 CAPACITOR, TANTALUM, 220uF, 10 9.67
JHSV010 O-Ring, Viton 100MM ID x 3MM C 21.59
JHSV011 JHSV INSTALLATION PARTS- STOCK 0.00
JHSV012 JSHV Assembly Parts 0.00
JHSV013 COALESCER KIT 2 PK FIELD SERVI 434.24
JHSV014 WARNING LABEL PLATE ENGPL-2X4X 0.00
JHSV015 DRAIN LINE ASSEMBLY 762.56
JHSV016 J/W HEAT EXCHANGER PLATE PACK 3,605.00
JHSV017 HARNESS, TOOL KIT ACCESSORIES 0.00
JHSV018 M5X-F ASSEMBLY 42,702.65
JHSV019 THERMOCOUPLE ASSEMBLY 1,340.00
JHSV020 METERING UNIT ASSEMBLY 1,138.97
JHSV021 CONNECTOR FOR SENSOR PG9 3.37
JHSV022 J/W HEATING ELEMENT 0.00
JHSV023 SOLID DISPLAY FLUID AND METALL 16,706.50
JHSV1000 JHSV 1000 HR PMS KIT PER ENGIN 0.00
JHSV2000 JHSV 2000 HR PMS KIT PER ENG 0.00
JHSV250 JHSV 250 HR PMS KIT PER ENGINE 0.00
JHSV500 JHSV 500 HR PMS KIT PER ENGINE 0.00
JHSV6000 JHSV 6000 HR PMS KIT PER ENG 0.00
K800010001 LCS CONVERSION KIT 12,242.00
KH-G1/2-3-W-T TRUE 3 WAY 1/2" BSPP FEMALE BA 412.38
KTK-R-10 FUSE; FAST-ACTING; 10A 25.62
KVH-C100 KVH COMPASS 2,826.05
LATD-2R INDICATOR, LED RED, 24VDC-RC 12.85
LC1-D09 BD 24VDC 25A CONTACTORS 178.91
LC1D12BL CONTACTOR 191.36
LCS007 LCS GENERAL SERVICE KIT 0.00
LCS008 PLUNGER, MODIFIED 61571F01 253.88

 
91



November 2025 Diesel Engine Parts List

LCS009 ORING, OIL COOLER 16.69
LCS011 MODIFIED PLUG 57.31
LCS018 CONNECTOR FOR SENSOR PG11 4.37
LCS020 Hose 240.72
LCS022 GASKET 6.40
LCS027B OIL SAMPLE VALVE LCS HPCR 1,633.76
LCS027C JACKET WATER SAMPLING VALVE 1,304.92
LCS028 LCS 1708 ENGINE REBUILD-BOM- 0.00
LCS029 PRESS SENSORS MOD KIT- MECH ON 822.46
LCS030 GASKET, PREHEATER WATER SIDE 16.38
LCS038 JACKET WATER SAMPLING KIT 916.27
LCS039 CN1 EXTENSION, SSDG 1-3 4,846.00
LCS040 CN1 EXTENSION, SSDG 4 4,316.00
LCS041 CN2 EXTENSION, SSDG 1-3 4,262.00
LCS042 CN2 EXTENSION, SSDG 4 3,870.00
LCS043 CN3 EXTENSION, SSDG 1-3 2,551.00
LCS044 CN3 EXTENSION, SSDG 4 2,451.00
LCS045 LCS HPCR ANODE KIT 2,655.00
LCS046 BOWL GASKET 2000/18 14.41
LCS047 BOWL GASKET 2000/10 11.30
LCS2024-001 GASKET, ALTERNATOR HEAT EXCHAN 67.64
LJ050 .625 COUPLING 5/8 WITH KEYWAY 29.02
LP1K1210BD CONTACTOR, MINIATURE 184.77
LR2K0314 MINIATURE OVERLOAD RELAY CLASS 99.84
LSA49.1M75 LSA 49.1M75 GENERATOR 49,168.00
M 620 008 001 DES1300 MIL ADAPTER BOX 0.00
M052011001 SOLID INSTALLATION SCREW KIT 20.86
M111107001 WIRING HARNESS, KEYBOARD 486.90
M111118011 TOOL KIT WIRING HARNESS 3,000.00
M111124001 SOLID WIRING HARNESS ADAPTER 1,312.52
M111150001 PI KIT INTER CONNECTION WIRING 2,895.00
M19622/1-001 STRAIGHT NYLON STUFFING TUBE 6.08
M19622/1-002 STRAIGHT NYLON STUFFING TUBE 6.08
M19622/14-0001 PLUG NEOPRENE FOR STUP TUBE 2.13
M19622/14-0002 2 PLUG NEOPRENE FOR STUP TUBE 2.13
M19622/14-001 NEOPRENE PLUGS 2.13
M19622/2-001 90 DEGREE NYLON STUFFING TUBE 14.58
M19922/14-002 NEOPRENE PLUGS 2.13
M2 CABLE ASSEMBLY 1,825.00
M45FA500C ROTATING RECTIFIER MJB 450 1,185.92
M469020001 SOFTWARE DATASET RELEASE 8,699.00
M500001001 LOW COST OIL QUALITY SENSOR 3,299.56
M500004001 K THERMOCOUPLE #1 0.00
M500004002 K THERMOCOUPLER w/ 10mt Cable 248.66
M5X DATALOGGER 13,911.20
M5X-F BRACKET, INTERFACE AND WIRING 2,563.57
M600003005 M5X-F DATA AND EVENT RECORDER 33,247.76
M600003008 DATA LOGGER M5X-N1 0.00
M600007001 SOLID DATA LOGGER 33,050.00
M600008001 STATISTICAL DATA LOGGER 3,130.00
M600009001 SOLID DATA LOGGER 19,062.00
M600010001 SOLID DATA LOGGER - LCS 21,031.00
M600XXX001 M66-S SOLID DATA LOGGER 15,885.00
M602003001 JHSV TOOLKIT WITH OVEN AND TRA 49,340.00
M602010001 SOLID 156HS,  7" DISPLAY 21,550.00
M602010001KT HARNESS AND MOUNTING KIT 0.00
M602010001R SOLDI 156HS GEN1 (REFURBISHED) 0.00
M602010002 SOLID 156HS 25,040.00
M602010003 SOLID 156HS+ 23,040.50
M602010004 SOLID-LCS TOOLKIT VERSION 34,581.00
M602010005 SOLID 156HS LCS VERSION 0.00
M602010103 SOLID 156HS W/DATA LOGGER 37,386.00
M602012001 SOLID 156HS (LCS VERSION W/ EP 29,031.00
M602012006 SOLID 156HS+HMI 25,575.00
M602018001 SOLID 101HSFLAT SINGLE DISPLAY 17,790.00
M602018101 SOLID 101HSFLAT TWIN DISPLAY 24,050.00
M604040001 THROTTLE CONTROL-STD 6,135.00

 
92



November 2025 Diesel Engine Parts List

M604042001 THROTTLE CONTROL-PRO 9,640.00
M607008001 THERMO15 T/C CONVERTER 10,616.00
M607008003 THERMO15 THERMOCOUPLE INTERFAC 8,872.00
M607010001 VIBRATION PROCESSING UNIT 5,806.00
M607011001 VPU-3A(VIBRATION PROCESSING UN 4,934.00
M609112001 SOLID 156HS DATA LOGGER UPGRAD 20,432.00
M611100001 KEYBOARD UNIT 3,043.08
M620005003 DES-1300 ECU 9,458.00
M620007002 DES1300MIL 8,800.00
M620008001 DES1300 MIL ADAPTER BOX 3,550.00
M620010001 DES-EX 30,674.00
M62001001 DES-EX LCS 0.00
M620XXX001 SENSOR INTERFACE UNIT 6,730.00
M630001001 LCS SENSOR TESTING TOOL 4,500.00
M630002001 CALIBRATION SET- LCS 48,625.00
M630077001 TOOL KIT W/ SOLID 156HS and CA 52,200.00
M6X20 0.00
M85049 0.00
M85049414A 0.00
M85049416A 0.00
M860010/011002 M5X SETUP AND ANALYSIS PC SOFT 2,700.79
MA0S 24.40 FLYNG HOUSING EMC 55.91
MAOS 24.40 FLYNG HOUSING EMC 56.36
MAOS16.40 FLYNG HOUSING EMC 36.61
MARK8(M) ANGLE VALVE 3/8" 24 ORING X 1/ 1,416.00
MAVS 16.40 FLYNG HOUSING EMC 37.48
MB2650040A200 M12 X 40 BHSCS A-2CS 0.00
MBMP3812SS/RT 0.00
MCG-11 LONG CABLE GLAND 6.68
MCG-21R CABLE GLAND 15.53
MCM PMS 0.00
MCM004 DIAPHRAGM 27.50
MCM008 CYLINDER LINER SHIMS 62.00
MCM009 MANIFOLD TUBE 237.08
MCM010 TUBE AY 5/8"OD SS W/BANJO 901.88
MCM011 TUBE AY 1/4" OD 49.72
MCM013 TUBE AY 1/4"OD 58.40
MCM018 cm022 112.72
MCM022 SPECIAL TEE MODIFIED 159.11
MCM024 3/4" X 1/8" FLAT BAR QQ-S-763, 4.17
MCM025 WASHER 304 SS 88.69
MCM028 FLATBAR 1/8" X 1" 2.10
MCM037 TUBE, GOVERNOR OIL 2ND SECTION 192.73
MCM038 TUBE, CONNECTING OIL, 4TH 162.48
MCM039 TUBE, ENGINE OIL TO PILOT 293.70
MCM040 TUBE, ENGINE OIL TO PILOT 255.44
MCM041 HOSE, AIR TO PILOT VALVE 408.64
MCM042 HOSE, AIR TO PILOT VALVE 541.66
MCM046 BRACKET, VALVE 161.87
MCM047 TUBE, OIL 1ST SECTION 75.92
MCM050 BOTTOM END COVER 75.00
MCM051 AUXILIARY DRIVE MOUNTING 17.50
MCM052 SEA WATER DRIVE PUMP COVER 18.67
MCM053 JACKET WATER PUMP COVER 8.33
MCM054 CYLINDER HEAD DECK COVER 83.33
MCM058 GOVERNOR/ACTUATOR DRIVE 17.00
MCM059 OIL FILTER MOUNTING PORT 15.00
MCM060 OIL MANIFOLD MOUNTING PORT 7.50
MCM074 HOSE ASSEMBLY DE-CLUTCHING 472.73
MCM086 FLANGE, 6 HOLE 90.83
MCM089 GASKET 19.65
MCM090 GASKET 22.06
MCM128 VIBRACON, HEAVY DUTY SM16 (22m 2,874.00
MCM133 WASHER, FLAT MACHINE, 48.68
MCM140 BOLT HEX HD 3/4"-10 UNC 10.29
MCM141 cm179 39.07
MCM179 ELBOW 45DEG 6"X6" 49.57

 
93



November 2025 Diesel Engine Parts List

MCM180 ELBOW, 90DEG 6"X6" 64.19
MCM181 CLAMP, 6" SS T-BOLT 51.73
MCM183 CONNECTOR TUBE 269.52
MCM189 TEE, SPECIAL OIL PAN 331.26
MCM196 GASKET 1 1/2" IPS COOLER 13.65
MCM202 CYLINDER HD DCK COVER-RS 77.33
MCM206 CLAMP 68.91
MCM207 O-RING AIR FILTER 11.63
MCM213 OIL TUBE FRM ELECTROVALVE 61.30
MCM225 HOSE, 4-1/2" X 90DEG 61.68
MCM227 HOSE, 6 IN DUCT 42.49
MCM228 CLAMP, 5" SS "T" BOLT 12.94
MCM229 CLAMP,  6.25" T- BOLT 20.54
MCM232 NUT, SS NYLOCK 1/2 X 13 0.88
MCM233 STUD 1/2" X 13 X 2 1/4" 2.92
MCM241 GAUGE, PRESSURE VACUUM 269.53
MCM248 WASHER, FLAT 3/4    316SS 0.70
MCM255 NUT 3.06
MCM256 FERRELE 1.30
MCM261 AIRSEP FILTER KIT 6V 1,200.00
MCM264 AIR START PANEL CUBE 13.33
MCM269 RAW WATER PUMP SUCTION TUBE (B 5,245.00
MCM277 GASKET 12.61
MCM282 FLANGE, THREADED 589.72
MCM284 PIPE, SW SUPPLY TO HEAT 4,522.54
MCM299 CONNECTOR, MALE 27.25
MCM302 WASHER 25.00
MCM303 HANDLE 3.43
MCM305 ADAPTER UNION 23.67
MCM307 NEEDLE VALVE 1/8 FNPT 93.49
MCM310 FITTING, 1/4 - 18 NPT 40.98
MCM311 FITTING, 1 1/4 - 11 1/2 NPT 92.18
MCM313 EXPANSION JOINT 4 x 6-3/4 FF M 2,312.77
MCM314 RINGS FOR EXPANSION JOINT 4 x 799.91
MCM318 STUD, SPECIAL 41.02
MCM319 INJECTION PUMP DRAIN LINE, SIN 314.74
MCM330 MODIFIED CONNECTING STUB 375.13
MCM339 SEA WATER TO COOLER 2ND SECTIO 1,283.30
MCM340 SEA WATER TO COOLER 1ST SECTIO 1,970.01
MCM341 BYPASS PIPE 940.95
MCM342 LEFT THERMOSTAT INLET PIPE 637.70
MCM344 BRACKET 935.52
MCM345 3/8" TUBING, 276-2 CUT TO 1" 19.35
MCM347 BALL VALVE, PNEUMATIC CLOSED 1,411.86
MCM349 RIGHT THERMOSTAT INLET PIPE 539.60
MCM353 HYD. MOTOR MAINT. KIT FILTREX 350.00
MCM354 PILOT VALVE MOUNTING BRACKET 274.15
MCM358 SEA WATER FLANGE GASKET 57.16
MCM360 HOSE, EXHAUST MANIFOLD VENT 417.34
MCM361 THERMOSTAT BRACKET 75.81
MCM365 J/W BY PASS CLAMPING PLATE 160.53
MCM366 J/W INLET PIPE SUPPORT 98.11
MCM369 BRACKET SS 304 0.00
MD302 BLUE OIL, WALKER 143.37
MDC316 FILTER CLEANER 5 GALLONS 0.00
MDO316 FILTER OIL 1 GALLON BLUE 143.37
MDTA38/12 THERMAL SEALING TUBE 60.43
MDTA70/26 THERMAL SEALING TUBE 30.05
MESH-GROUP 25-I 0.00
MG27046 ROTARY HANDLE OPER ASSEMBLY-LC 192.15
MG27047 ROTARY HANDLE DOOR INTERLOCK 159.39
MHC013 PISTON COOLING ADAPTER 199.81
MHC095 HOSE ASSEMBLY, FUEL DRAIN 167.70
MHC096 STEM 117.82
MHC097 BODY 136.78
MHC110 HOSE TAG 4.58
MHC111 LINE CLAMP 4.93

 
94



November 2025 Diesel Engine Parts List

MHC112 BRACKET 5/8" OD, CRES TYPE 26.87
MHC134 FERRULE SET 3.00
MHC150 ADAPTER 3/8 SAE ORING 8.25
MHC151 mhc152 30.65
MHC152 1/4 SWIVEL ELBOW  SS 30.52
MHC158 BREATHER HOSE 21.13
MHC159 DRAIN HOSE 12 FT LG 447.59
MHC160 146.94
MHC162 CLAMP, 1 1/4"SS HOSE #20 4.34
MHC175 9.5" AIR FILTER SPRING 11.72
MHC178 CLAMP, 1/2" SS HOSE #6 3.17
MHC180 CLAMP, 8.88" SS T-BOLT 31.15
MHC181 HOSE, 90DEG ELBOW X 1 1/4" 37.38
MHC213 BALL JOINT QUICK RELEASE 21.30
MHC233 NUT 5/8" OD 37DEG JIC 12.30
MHC234 SLEEVE 5/8" OD 37DEG JIC 5.92
MHC238 TUBING 1/4" OD X .035 WALL T30 14.08
MHC254 1/4" BITETYPE FITTING 19.82
MHC318 VALVE, REGULATING 4,623.00
MHC331 5/16" CLAMP 304 SS ABA 1.33
MHC337 BALL VALVE MS 3/4-16UNF 608.81
MHC371 TUBING 5/8 X .035 316/316L 17.33
MHC382 INSTRUMENTATION BOSS 46.10
MHC455 5/16 LOCKWASHER A4-70 0.05
MHC460 GASKET 29.39
MHC476 ELBOW, SWIVEL NUT 3/4 88.63
MHC481 GRID, MPD REPLACEMENT 212.62
MHC502 HYDRO PRESSURE TEST KIT 1,521.96
MHC526 KNOB, BLACK PLASTIC 15.56
MHC528 WARNING LABEL FOR OIL NUT 1.26
MHC534 KIT, AIR FILTER CLEANING 40.00
MHC538 HANDWHEEL-FILTREX 420.82
MHC539 GAUGE, SLUDGE W/DC SWITCH 8,192.60
MHC567 SEPAR, FILTER 3,726.81
MHC656 GASKETS, FILTER SET COMPLETE 356.47
MHC659 MOTOR AND GEAR ASSY 8,520.61
MHC661 DIFFERENTIAL PRESSURE INDICATO 10,097.00
MHC663 mhc664 29.22
MHC664 GASKET, BOWL 13.42
MHC665 FILTER ELEMENT 59.82
MHC669 END COVER GASKET 2-271 N70 9.01
MHC670 PRIMARY CARTRIDGE BODY GASKET 19.83
MHC671 SLUDGE RECOVERY CARTRIDGE BODY 9.48
MHC674 CENTRAL SUB-UNIT BODY GASKET 9.39
MHC679 BEARING, BACKWASH SHAFT 228.03
MHC681 BACKWASHING GASKET 35X50X7 Vit 60.00
MHC682 BUSHING, BACKWASH SHAFT END 187.27
MHC683 BUSHING, BACKWASH SHAFT CENTRA 187.27
MHC684 BACKWASHING SHAFT COUPLING GAS 52.16
MHC685 COUPLING, BACKWASH SHAFT 1,258.82
MHC694 GAGE, BACK WASH FILTREX 260.84
MHC705 VALVE, BLEED 9.56
MHC714 VALVE, DRAIN 55.64
MHC715 VALVE, GASKET BLEED 2.79
MHC718 VALVE, REVERSING 633.39
MHC720 REVERSING LEVER 52.17
MHC729 PUMP, PRELUBE 16,000.00
MHC732 BEARING AND BUSHING KIT 1,147.68
MHC738 SCREW FOR FLANGE (contains 8 e 23.47
MHC740 WING BOLT KIT  (A KIT CONSISTS 56.10
MHC775 CENTRIFUGE OIL FILTER SERVICE 72.97
MHC786 FITTING 302.54
MHC787 FITTING, SPECIAL W/2 3/8-24 SA 410.07
MHC795 Gasket, Divisional Ring  706-5 86.95
MK303MR 0.00
ML0251-22 0.00
MODEL 69 0.00

 
95



November 2025 Diesel Engine Parts List

MODEL IF8C5-10 0.00
MP13-345 ELASTIC MOUNT FOR DIRECT START 779.03
MS160 MA SPLIT CORE CT (WW=16MM, IMA 27.82
MS21 ADAPTER, STRAIGHT, PIPE TO HOS 9.32
MS24523-23 SWITCH, TOGGLE, SPDT ON-ON 63.98
MS24523-27 SWITCH, MOM-OFF-MOM 47.45
MS3116F8-2P CONNECTOR, CABLE MOUNT W/ PINS 0.00
MS3116FB-2P CONNECTOR PANEL MOUNT W PINS 0.00
MSCT5 MA SPLIT CORE CT, 3.00" X 5.00 519.93
MV1708C2ME PRIME MOVER DIESEL ENGINE 1,025,951.00
MV1708C2METEO TOP END OVERHAUL 0.00
MW6420000A20 M12 FLAT WASHER A-2 0.00
MW6420000A200 M12 FLAT WASHER A-2 0.00
MW6460000A20 M16 FLAT WASHER A-2 0.00
MW6460000A200 M16 FLAT WASHER A-2 0.00
N.Y.A. Bearing Housing 0.00
N02 012 150 TACHOMETER 0-4000 rpm,EEH 12-2 909.79
N07G9-K 1X1.5 CABLE N07G9-K 1X1.5 SQ MM BLAC 0.66
N07G9-K 1X4 CABLE N07G9-K 1X4 SQ MM BLACK 1.52
N67ENTM57.10 NEF67 570HP 0.00
NDL2412SC DC-DC CONVERTER-LCS 67.70
NFKFS222131 SPRING WASHER 148.05
NLR632001 BALL BEARING NDE 479.32
NLR632803 BALL BEARING DE 3,217.00
NMCST100A1 LOCKING WASHER 0.50
NMCST120A1 LOCKING WASHER 1.49
NNSFS40140 SEEGER CLIP RING 18.99
NS100L BREAKER, CIRCUIT, 3 POLE PLUG- 1,510.00
NSM88A0060351 HEX SCREW M10 X 0.25 2.50
OR3156 ORING VITON 2.99
OR4350 ORING VITON 2.99
OR668X53XXNW O-RING SEAL 219.10
OR668X7XXXNW O-RING SEAL 158.40
OR735X7XXXNW O-RING SEAL 159.98
OS-065152SB-H SEAL SHAFT 21.74
OT40F3 NON-FUSED DISCONNECT SWITCH 40 168.95
OWP6D40 ABB OWP6D40 6 AND 8-POLES SWIT 98.25
P 111 118 001 WIRING HARNESS, TOOL KIT 3,043.00
P-200-0426 MDE/ RED GEAR SET COMPLETE 221,814.20
P025N METALLIC CONDUIT 25 M32X1.5 6.26
P040N METALLIC COONDUITE DIAM. 40 mm 12.68
P159 0.00
P2-21 0.00
P9B11VN CONTACT BLOCK (1N0-1NC) 32.25
P9XSMY0N 5 POSITION SELECTOR SWITCH 17.38
PEL010FA004 AVR SLOW BLOW FUSE 1.25
PF 32000 24VCC FAN 471.25
PF32000 CFM FILTER FAN 24 V 0.00
PLC RETROFIT KT EQUIPMENT, BACKUP MEMORY 5,400.00
POTENTOMETER 0.00
PT01A-10-2S-SR CONNECTOR, FEMALE 75.74
PT02A-8-2-S CONNECTOR, PANEL MOUNT W/ SOCK 0.00
PT02A-8-2S CONNECTOR PANEL MOUNT 0.00
PT06A-10-2P-SR CONNECTOR, MALE 77.95
PT06SE2241SJ023 CONNECTOR 0.00
PT06SE2255PJ023 CONNECTOR 0.00
PT06SE2255SJ023 CONNECTOR 0.00
PT100/3H(2133) PT 100 BEARING TEMPERATURE 0.00
Q0001 NUT, ELASTIC STOP 3/4-10 4.20
Q52687 0.00
Q53756 CAPSCREW, 3/8 - 16 UNC 18-8 0.92
Q56098 PLUG, VENT  (1/8-27 NPT) 1.80
Q58005 GASKET, BUNA-N (NELSON) 1.31
Q58510 O.RING 4.80
Q59175 GROMMET (NELSON) 10.00
Q81643 HOUSING (NELSON) (M/F) 665.00
R-18233 1/2" BSPP CHECK WASHER SS 9.89

 
96



November 2025 Diesel Engine Parts List

R123370 POS0026 BUSHING SLEEVE 419.95
R12337000013J PLATE 39.60
R1234960007J PLATE 39.60
R5A3040U DISCONNECT SWITCH 330.55
RBM4050 REDUCTION FITTING M40 - M50X1. 26.38
RC-600 ROGOWSKI COIL-600 MM LENTH (18 0.00
REBEEV72001 PREHEATER 690V 18kW 60Hz 20,825.00
REVN0DK02 SEAL PROFILE 8.38
RK606Y REPAIR KITS 20.30
RKB605WB rlms74653 18.44
RLMS74653 INSERT, TEMP INDICATOR WELL 290.47
RLT110OU030 49.1FR BEARING NON-DRIVE END 740.96
RM22TG20 RELAY 183-528 157.10
RM4032 REDUCTION FITTING M40 M32X1.5 18.26
RM4JA32MW CURRENT RELAY Range 0.3-158 Po 358.93
RN55D EXHAUST TEMP RESISTORS 1.74
RN55D3571FB14 RESISTOR, 3.57 kil 1.74
RTBM10 WRENCH, T-HANDLE  10MM 83.90
S1-12 0.00
S1-18 0.00
S1-19 0.00
S1-3 0.00
S1-35 0.00
S2-32-2 0.00
S25M06 0.00
S3-39 0.00
S30-230 FPT MARINE DIESEL ENGINE 230HP 22,954.00
S6164 0.00
SCD 16083 E-STOP SENSORS AND JUNCTION BO 0.00
SE090H03B PRESSURE FILTER ELEMENT 198.15
SEPAR-18 AWI 3386 FILTRATION SYSTEM 8,033.72
SF320SH5X5 SHAFT 320mm 104.77
SHB0N4X EXTERNAL OPERATOR HANDLE 501.17
SK-2317 SOCKET 3/8" DR 17MM-BOM ITEM 14.98
SKH385323123 BALL VALVE 599.92
SL17991 FAN 24V DC 151.46
SL17991+SL17918 24VDC FAN+FILTER-LCS 1,988.12
SL17997+SL17918 EMC PROTECTION+FILTER 875.13
SM25FA932A MARELLI AVR 2,633.00
SPZM7P SERVO VALVE PLUG 234.67
SRV100 RELAY VALVE (ORDER WLR086) 217.00
SS-1010-R-12 0.00
SS-33VS6-31D 0.00
SS-4354-LLC 0.00
SS-QM2-B-2PF 0.00
SS269-1 7/8 HOSE, NONMETALLIC 12.24
SS350-337 PISTON "O" RING 10.28
SS350-394 AIR STARTER PINION 16.86
SS3501K1KK 0.00
SS350TK2 TUNE-UP KIT 144.42
SS45S12 0.00
SS9030-04 SS HEX PLUG 1/4 BSPP 25.82
SSLK-M60-12P 1/2" BSPP COMP FITTING FOR 6MM 50.43
SSLK-M60-14P COMPRESSION FITTING "METRIC" 48.20
ST400-16 CLAMP (FLANGE) KIT sz 16 31.54
ST400-271 drive housing seal 10.00
ST400-700 SPRING, RETURN 0.00
ST400-A41R LINER, ASSEMBLY 0.00
STBC325 CLAMP 6.70
STR1003SG1M90 SUCTION FILTER CARTRIDGE 98.75
SWCV150 1.5" SWING CHECK VALVE, BRASS 0.00
SWK-2000 18 UMS SEPARATOR-PURGER, FUEL DIESEL 4,164.23
SWK2000/5UMKG FILTER-SEPERATOR 930.00
T316 SEAL, PLAIN RH 52.16
T35/P1 VULKAN-DMR RESILIENT MOUNT SPA 408.33
TG0124888005 VISUAL LEVEL INDICATOR 70.95
TG0125428019 HOSE 978.13

 
97



November 2025 Diesel Engine Parts List

TJ025CASSM60U12 6 MM PROBE K-TYPE THERMOCOUPLE 88.69
TJ7-CASS-M60 TJ7-CASS-M60-150MM-SB-SMPW-M T 159.11
TL-2150/SBP LITHIUM 3.6 V; 1.0 AH @ 1MA; - 12.82
TM-2A-212R TEMPERATURE SWITCH 104.34
TS-120S SWITCH 43.48
TSX BAT M01 BATTERY, PCMCIA SRAM MEMORY CA 65.39
TSX BAT M02 BATTERY 50.67
TSX BAT M03 BATTERY, PCMCIA SRAM MEMORY CA 38.76
TSX DEY 16A2 USE PN TSXDEY16A2 0.00
TSXAEY1600 16 CHANNEL VOLTAGE/CURRENT ANA 2,534.00
TSXAEY1614 16 CHANNEL THERMOCOUPLES ANALO 4,852.00
TSXAEY414 MULTIRANGE 4 CHANNEL ANALOG IN 1,486.75
TSXAEY810 Schneider, Analogue Input Modu 1,138.98
TSXASZ401 CARD 2,354.47
TSXDEY16A2 16 DIGITAL INPUT 24 VAC BOARD 1,102.43
TSXDSY16R5 16 RELAY DIGITAL 3A OUTPUT BOA 1,086.81
TSXDSY16T2 Schneider, Discrete Output Mod 0.00
TSXMCPC224K EPROM TSXMCPC224K-LCS 957.22
TSXMFPP004M FLASH MEM 4MB PROG 9,703.50
TSXMRPC003M PLC SRAM MEMORY CARD 3,101.00
TSXP572623M 572X3 ETH PL7 PROCESSOR 7,685.94
TSXP572634M PLC 5,552.00
TSXPBY10 PROFIBUS DP OPTION MODULE 2,251.87
TSXPBY100 PROFIBUS-DP MASTER BOARD 3,949.25
TSXPSY1610M 24 VCC SINGLE SLOT POWER SUPPL 975.00
TSXPSY2600M MODULE POWER SUPPLY 26W, 100-2 1,730.21
TSXRKY8EX PLC CARD, 8 SLOTS, EXTENDIBLE 945.96
TSXTLYEX-A Schneider, Line Terminator 0.00
TSXTLYEX-B Schneider, Line Terminator 0.00
TUBE ASSY 1/2" X 3.5' APPROX BEND FJIC E 119.95
TXS PLP 01 BATTERY-INTERNAL RAM MEMORY 62.40
U2170219 PROFIBUS CABLE 22 AWG 1.43
U221803 CABLE 0.00
ULCSV/R22050/60 SOLENOID VALVE 214.75
UP 25-72 180 ELECTRIC PUMP 0.00
USB-RS485 USB TO RS 485 CABLE 78.25
USCG10,000 0.00
USCG5000 TOP-END OVERHAUL 0.00
V1312C2ME-HPCR DIESEL GENERATOR W/O CONTROL S 618,639.00
V1312C2ME8 DIESEL ENGINE 506,890.00
V1312C2ME8 1.2 EPF Long Block 280,000.00
V1312C2ME8 1.3 EPF SHORT BLOCK 160,000.00
V1708C2ME 1.2 DIESEL ENGINE LONG BLOCK 644,000.00
V1708C2ME 1.3 DIESEL ENGINE SHORT BLOCK 513,000.00
V1708C2ME-LCS ENGINE, DIESEL LCS-HPCR 956,395.00
V1708C2ME8-1800 ENGINE, DSL GENSET LCS HPCR 1,245,228.00
V1708C2ME8KIT DEPLOYMENT KIT LCS HPCR 0.00
V1708T2ME-LCS LCS ENGINE MECHANICAL VERSION 856,842.98
V1708T2ME8KIT DEPLOYMENT KIT LCS MECHANICAL 0.00
V1708T2NE-LCS LCS ENGINE MECHANICAL VERSION 0.00
V1712001KIT MAINTENANCE 5 YEAR KIT 0.00
V2001KT PREHEATER INSTALLATION KIT 7,678.61
VANC V1712 SHORTBLOCK 0.00
VEN999FV008 FILTER 49.1 FR IP44 1030X255X1 117.90
VULK-E 5714/18" RUBBER ELEMENT 6,016.67
W2-MI-RC-DL WATTSON-MARK II POWER METER, R 0.00
WATTSON-1200 WATTSON-1200-MSCT5-1600A POWER 0.00
WD962 FILTER ELEMENT 37.84
WE/Q/4847 WALTON VALVE DRWG NO. 1362-001 0.00
WE1362-002 INTERNAL VALVE COMPONENTS 0.00
WE20857KIT MAINTENANCE KIT TO SUIT WALTON 1,521.53
WE20857ZINC ZINC FOR 00H62301 0.00
WFD7551 FLANGE GASKET 8.39
WFD7552 END BELL GASKET 22.24
WI-6081 ELBOW, PIP TO HOSE 11.30
WI-6095 CAP ASSEMBLY, AIR CLEANER 83.69
WI-8690 COALESCING ELEMENTSHIP SET 957.26

 
98



November 2025 Diesel Engine Parts List

WI-8691 AIR FILTER SHIP SET 672.08
WLR002 MAG PICK-UP(W/O END THREADS) 512.98
WLR005/HP03 HANDHELD PROGRAMMER HP03-03 LE 3,425.63
WLR006 PNEUMATIC STARTER V1312 4,856.75
WLR007 6MM OR 1/4" STEEL PLATE 94.05
WLR008 6MM OR 1/4" STEEL PLATE 64.76
WLR009 TUBE ASSY RT SIDE OIL SENSOR B 115.17
WLR010 TUBE ASSY LF SIDE OIL SENSOR B 115.17
WLR011 AIR SOLENOID ADAPTER PLATE 1/4 50.00
WLR048 FUEL MOUNTING BRACKET DUPLEX 62.17
WLR064 AIRSEP CCE 1,852.00
WLR065 AIR FILTER 312.91
WLR066 COALESCER SET 248.18
WLR071 CLAMP 1/2 15.00
WLR072 HOSE 1/2 100.00
WLR075 SUPPORT BRACKETS 221.70
WLR077 CLAMP, 1-1/4 15.00
WLR078 FLEX HOSE, 1-1/4" X72" 100.00
WLR086 "1" RELAY VALVE 1,097.68
WLR088 12-1.75 X 4012.9 SHCS 1.63
WLR089 1/4-20 S/S NYLOCK 1.00
WLR090 NIPPLE 26.95
WLR091 "Y" STRAINER 131.98
WLR092 1/2" NPT PIPE PLUG; 16.65
WLR093 #16 MJIC X 1" MPT 45 DEG HYD. 27.37
WLR095 #16 MJIC X 1" MPT 90 DEG HYD. 116.58
WLR096 1/4-20 X 3/4 S/S HCS 1.00
WLR097 1/4 X 5/8 O.D. S/S FW 1.00
WLR099 10' THERMOCOUPLE 0.00
WLR100 12' THERMOCOUPLE 0.00
WLR101 30' THERMOCOUPLE 0.00
WLR102 1/4" FITTING 0.00
WLR103 1/2" FITTING 0.00
WLR104 WALL MOUNTED ENCLOSURE 0.00
WLR105 PROCESS CONTROLLER 0.00
WLR109 1/4" NPT X 1/4 JIC FITTING; SA 10.29
WLR110 1/8" FEMALE X 1/4 FITTING; SAE 12.10
WLR111 1/4" MALE BRANCH TEE; SAE 37 D 56.88
WLR112 1/4" UNION TEE; SSP 42.64
WLR114 1/4" MALE ELBOW; SAE 37 DEGREE 25.58
WLR116 4" STAINLESS STEEL BRAIDED HOS 25.00
WLR120 PREHEATING UNIT 220V 24,680.00
WLR121 PUMP, ELECTRICAL 220 VAC 60 HZ 991.17
WLR122 HEATING ELEMENT 220 VAC 60 HZ 629.92
WLR123 WATER PREHEATING UNIT KIT 2,074.03
WLR124 PREHEATER CONTROL PANEL, 220 V 859.03
WLR126 CYL HEAD CHANGEOUT KIT W/O HEA 1,109.95
WLR127 POWER PACK CHANGOUT KIT 5,227.00
WLR128 OIL PAN GASKET KIT 244.54
WLR129 TURBOCHARGER GASKET KIT 330.47
WLR130 FRONT COVER GASKET KIT 264.10
WLR131 MAIN BEARING KIT 1,800.70
WLR132 OIL COOLER REBULID KIT 152.22
WLR133 INTERCOOLER GASKET KIT 290.35
WLR134 J/W PUMP REBULID KIT 153.93
WLR135 THERMOSTAT REPLACMENT KIT 886.24
WLR137 CYL HEAD CHANGEOUT KIT W/ HEAD 4,462.16
WLR138 TURBOCHARGER CHANGEOUT KIT 16,807.49
WLR141 SPACER 30.00
WLR142 WIRE, THERMOCOUPLE 16 AWG 7/24 5.23
WLR143 PLUG, HEX HD M30 X 1.5 41.30
WLR144 FITTING 90 DEG 42.67
WLR150 2 BAR PRESSURE SENSOR, 62.75
WLR151 CG Gauge 24V Lightbulbs 9.04
WLR152 AIRSEP FILTER KIT 934.20
WLR154 RELIEF VALVE ASSY FUEL TUBE 0.00
WLR155 CG 24V GAUGE BULBS, RED (sold 4.70

 
99



November 2025 Diesel Engine Parts List

WLR156 Service Kit for 1Q345052 0.00
WLR157 STRAIGHT CANNON CONNECTOR 132.59
WLR158 CANNON PLUG CONNECTOR ON ACCUA 68.69
WLR159 JIC 1/4" X 32 BRAIDED HOSE ASS 155.26
WLR160 TEE FITTING (FUEL MOD USCG) 8.90
WLR163 USCG PREHEATER 220/440 CONVERS 2,040.43
WLR164 THERMOCOUPLE KIT, EXHAUST 145.72
WLR165 ACTUATOR RETROFIT KIT 13,349.00
XB4BD21 2 POS LEVER SELECTOR 64.38
XB4BD25 SWITCH, SELECTOR 106.59
XB4BD53 CENTER RETURN 3 POS LEVER SELE 127.72
XB4BG21 2 POS KEY SELECTOR 292.10
XB4BS8445 PUSH BUTTON 273.00
XBTFC044610 TFT 640X480 OPERATOR PANEL 34,461.94
ZB48S54 EMERGENG LATCH RED PUSH BUTTON 0.00
ZB4BA2 PUSH BOTTON 20.64
ZB4BA3 1NO GREEN HEAD PUSH BUTTON 15.69
ZB4BA4 PUSHBUTTON 15.69
ZB4BA5 YELLOW HEAD PUSH BUTTON 15.69
ZB4BG2 22 MM KEY SWITCH 140.00
ZB4BS844 PUSH BUTTON 165.19
ZB4BV07 PILOT LIGHT BA9 LAMP CLEAR 13.25
ZB4BVB1 MOUNTING COLLAR + LIGHT MODULE 59.17
ZB4BZ101 CONTACT BLOCK 37.09
ZB4BZ104 MOUNTING BASE 22 MM SWITCH 60.86
ZBE102 N/C CONTACT BLOCK-LCS 17.07
ZEP STYLE B ANODE, 1" x 3" DIA. 23.33
ZEP STYLE B-1 ANODE 1" x 4" DIA 102.01
ZHC-23 ANODE 12" x 6" x 1.25" 159.98
706-249-648 MAIN FILTERING ELEMENT GASKET 9.02
706-249-651 BACKWASH SHAFT COUPLING GASKET 31.99
706-249-652 VALVE 532.10
706-249-653 CONTROL, PRESSURE, RE 2,518.34
706-249-654 NOZZLE 3,425.63
706-249-655 GASKET FOR DIVISIONAL RING 2-2 6.73
706-249-656 DIVISIONAL RING W/O GASKET 5,704.14
706-249-658 ELEMENT, SLUDGE RECOVERY FILTE 29.56
706-249-660 DIVISIONAL RING GASKET 2-230-V 2.68
706-249-665 VALVE 638.19
706-249-673 BOLTS 179.92
706-550-530 CARTRIDGE, PRIMARY 18,101.95
706-550-531 FILTER ELEMENT, FLUID 12,926.00
706-550-547 GASKET, DIVISIONAL RING 83.33
706-550-553 SCREW FOR FLANGE 0.00
70624F01 FLANGE J/E PUMP 130.42
706550531 0.00
70659F01 SCREW, SPECIAL 71.22
70666 ROTOR ASSEMBLY 255.10
70667N NUT-CENTRIFUGE BOWL 34.77
70668N BOWL-CENTRIFUGE 15.65
70669 GASKET 66.07
70670N BAFFLE/SCREEN CENTRIFUGE 36.53
70675F93 CRANKSHAFT ASSEMBLY 34,350.00
70722 THERMSTATIC VALVE 300.00
70807F93 FILTER, OIL, COMPLETE 5,666.64
70809F01 PIN 403.37
70826N SEAL-CENTRIFUGE BOWL 20.86
70831F03 BODY, OIL SUCTION SCREEN 321.70
70832F01 Oil Suction Pipe 1,014.75
708522609U01 BOLT M10X40UNI 5737 1.73
708532932U01 BOLT M12X45 UNI 5737 10.9 DIN 1.10
708533621U01 BOLT M16 X 55 UNI 5737 10.9 DI 1.85
708534120U01 SCREW M20X75 10.9 DIN931 11.69
708562160U01 BOLT M8X85 UNI 5737 8.8 0.47
708562166U01 SCREW M8X105 UNI5737 8.8ZN 0.00
708562172U01 SCREW M8X125 UNI 5737 8.8 ZN 6.65
708562630U01 BOLT 0.00

 
100



November 2025 Diesel Engine Parts List

708562959U01 BOLT M12X130 UNI 5737 1.67
708582121U01 BOLT M8X16 UNI 5737 0.39
708582125U01 BOLT M8X20 UNI 5737 0.39
708582140U01 SUPERCEEDED BY D0025260A 0.00
708582144U01 BOLT M8X40 0.70
708582150U01 BOLT M8X50 UNI 5737 0.26
708582152U01 BOLT M8X55 UNI 5737 0.47
708582156U01 BOLT M8X70 UNI 5737 0.47
708582157U01 BOLT M8X75 UNI 5737 0.70
708582161U01 Bolt M8x90 uni 5737 8.8 steel 0.00
708582164U01 Bolt M8x100 uni 5737 8.8 steel 0.00
708582166U01 BOLT M8X105 UNI 5737 0.70
708582168U01 BOLT M8X110 UNI 5737 0.50
708582172U01 SCREW M8 X125 DIN 931 A4-70 9.08
708582173U01 BOLT M8X130 UNI5737 1.00
708582615U01 BOLT M10X50 UNI 5737 0.70
708582626U01 BOLT 10X80 UNI 5737 0.67
708582627U01 BOLT M10X85 UNI 5737 0.67
708582638U01 M12 X60 BOLT, 933 MIL CRES 2.50
708582644U01 BOLT M10X140 UNI 5737 8.8 DEP 5.00
708582658U01 BOLT M10X195 UNI5737  8.8 45.61
708582938U01 BOLT M12X60 5.00
708583268U01 SCREW M14 X 50  8.8 DIN 931 19.30
708611337U01 BOLT M5X45 UNI 5737-AISI 316 D 1.20
708611665U01 BOLT M6X70 UNI 5737-AISI 316 D 2.61
708612121U01 BOLT, M8X16 UNI 5737-AISI 316 4.35
708612128U01 SCREW M8X22 A4-80 DIN 931 0.72
708612130U01 SCREW, M8 X 25 UNI 5737 AISI 3 4.00
708612140U01 BOLT M8X35 UNI 5737-AISI 316 D 2.71
708612144U01 BOLT M8X40 UNI 5737-AISI 2.96
708612152U01 BOLT M8X55 UNI 5737-AISI 4.35
708612157U01 BOLT, M8X75 UNI 5737-AISI 316 3.69
708612161U01 BOLT M8X90 UNI 5737-AISI 1.68
708612162U01 BOLT M8X95 UNI 5737-AISI 9.17
708612164U01 BOLT, M8X100 UNI 5737-AISI 316 9.17
708612166U01 BOLT M8X105 UNI 5737-AISI 316 8.28
708612168U01 BOLT, M8X110 UNI 5737-AISI 316 8.28
708612169U01 BOLT M8X115 UNI 5737-AISI 15.33
708612170U01 BOLT M8X120 UNI 5737-AISI 316 4.39
708612172U01 SCREW M8 X125 DIN 931 A4-70 44.46
708612173U01 M8 x 130 BOLT AISI 316 DIN 931 1.42
708612174U01 BOLT, M8X140 UNI 5737-AISI 316 11.30
708612605U01 BOLT M10-1.5  X 35  DIN 931 A4 1.60
708612609U01 BOLT M10X40 UNI 5737-AISI 316 5.36
708612627U01 BOLT, M10X85, DIN 931 AISI 316 3.46
708612629U01 BOLT M10X90 UNI 5737-AISI 3.24
708612635U01 BOLT M10X110 UNI 5737-AISI 316 10.02
708612658U01 M10 x 195 STAINLESS STEEL BOLT 38.26
708612932U01 BOLT M12 X 45 DIN 931 AISI 316 1.62
708612935U01 BOLT M12X50 UNI 5737-AISI 2.96
708612942U01 BOLT, M12X70 DIN 931, AISI 316 2.67
708612943U01 M12 X 75 A4-70 HEX HD BOLT 3.60
708612946U01 BOLT, M12X85 AISI 316 DIN 931 4.17
708613266U01 BOLT, M14X45 UNI 5737-AISI 316 6.67
708613268U01 BOLT, M14X50 UNI 5737 Din 931 2.75
708613270U01 BOLT, M14X55 UNI 5737-AISI 316 8.45
708613271U01 BOLT, M14X60 DIN 931 AISI 316 2.50
708613282U01 BOLT, M14X100 UNI 5737-AISI 31 3.09
708613625U01 SCREW M16 X 60 DIN 931 A4-70 8.39
708613629U01 BOLT M16 X 75 DIN 933 A4-70 7.02
708613632U01 BOLT, M16X85 UNI 5737-AISI 316 11.67
708614116U01 BOLT, M20X60 UNI 5737-AISI 316 8.33
708614120U01 BOLT, M20X75 UNI 5737-AISI 316 16.67
708622615U01 BOLT M10 X 50, AISI 316 DIN 93 2.29
708662152U01 BOLT, M8X55 UNI 5737-AISI 316 5.00
708682621U01 M10X70 HEX HEAD BOLT K500 227.79
708683266U01 M14X45 HEX HEAD BOLT K500 314.74

 
101



November 2025 Diesel Engine Parts List

708683268U01 M14X50 HEX HEAD BOLT K500 116.07
708683274U01 M14X70 HEX HEAD BOLT K500 120.85
708683282U01 M14X100 HEX HEAD BOLT K500 126.07
708694869U01 BOLT M27X2X100 UNI 5738 5.89
708714128U01 BOLT 20 x 1.5 x 100MM 11.60
708723266U01 BOLT M14X1.5X45 UNI 5738   8.8 13.31
708723276U01 BOLT HX HD M14 X 1.5 X 80 23.75
708782144U01 BOLT, M8X1X40 UNI 5738-AISI316 6.67
70878F01 FUEL INJECTION PUMP 13,650.00
708793276U01  SCREW M14X1.5X80 HEX HD A4-70 36.52
70898F01 SCREEN, SUCTION 101.73
70901F01 Lock Plate Bracket 0.00
70902F01 Tie-Rod Long Stud 0.00
70908F01 PIN 0.00
709221621U01 SCREW M6X14 UNI 5739 0.39
709221641U01 M6 X 30 HEX HEAD CAP SCREW 0.40
709222130U01 SCREW M8X25 0.28
709261616U01 Bolt M6x12 uni 5739 8.8 steel 0.00
709261627U01 BOLT M6X18 UNI 5739 2.83
709262109U01 SCREW M8X10 UNI 5739 0.39
709262128U01 SCREW M8X22 UNI 5739 0.70
709262140U01 SCREW M8X35 UNI 5739 0.39
709262144U01 SCREW M8X40 UNI 5739 0.39
709262590U01 SCREW M10X20 UNI 5739 0.47
709264105U01 M20X1.5 X 40 HEX HD BOLT 19.87
70932F92 GOVERNOR DRIVE ASSEMBLY 4,259.43
709331621U01 BOLT M6X14 UNI 5739-AISI 316 D 0.66
709331627U01 SCREW, M6X18 UNI 5739 AISI 316 0.75
709332112U01 SCREW M8 X 12  A4-70 0.62
709332124U01 BOLT M8X18 UNI 5739-AISI 4.17
709332581U01 BOLT M10X14 UNI 5739-AISI 12.67
709332584U01 BOLT M10X16 UNI 5739-AISI 1.35
709332591U01 HEX HEAD SCREW M10 X 22(SUPERC 0.00
709332605U01 BOLT M10X35 UNI 5739-STAINLESS 4.17
709332609U01 SCREW, M10X40 UNI 5739-AISI 31 5.03
709332911U01 SUPERCEDED BY D0025287A 5.32
709333251U01 BOLT M14X25 UNI 5739-AISI 7.50
70933F01 SHAFT 480.00
70934F01 DRIVE GEAR 1,287.07
70935F01 SHIM 27.87
70936F01 SHIM 32.06
709372591U01 BOLT M10 X 1.25 X 22 Din 961 6.29
709394510U01 SCREW M24X2X120 UNI 5740 5.56
70940F01 STUD 13.04
709442591U01 BOLT M10X1.25X22 UNI 5740-ST D 21.67
709464105U01 SCREW M20x1.5x40   DIN 960 AIS 26.67
709464113U01 BOLT, M20X1, UNI 5740 19.16
70959F01 GEAR 1,763.27
70A-019948-001 ST4130 TRANSMITTER 198.53
71018F01 SHAFT, DRIVE 276.67
71019F01 GEAR 1,145.05
71020F01 SHIM 9.94
71021F01 SHIM 9.94
71037F91 CLAMP, EXHAUST TEE 442.48
71045F01 FUEL FILTER SUPPORT 44.70
71053 REPAIR KIT 67.81
71053F91 THRUST PIN 149.98
71053N REPAIR KIT-IDLE CUT-OUT VALVE 54.25
71054N SEAL-IDLE CUT-OUT VALVE 6.95
71056F91 ASSY, SPRING SEAT 174.54
71056N CENTRIFUGE TURBINE AY 324.40
71059F01 BUSHING 29.21
71060F01 RETAINER 149.55
71075F92 OVERSPEED DEVICE 11,932.00
71100000130R ROLLERS 40/70 100.05
71130F92 FUEL FILTER,DUPLEX 1,566.66
71130F92KIT DUPLEX FUEL FILTER AY KIT 2,248.16

 
102



November 2025 Diesel Engine Parts List

71138838 PID TEMPERATURE CONTROLLER, DI 0.00
71194KIT WASHER KIT FOR P/N74825F9 6.86
71264N SEAL COVER 27.82
71267N COVER 215.62
712761631U01 SCREW M6X20 UNI 5739-MCM 0.39
712780686U01 SCREW M3X8 UNI 6107-AISI 1.73
71281N CLAMP ASSEMBLY 194.75
71282N CLAMP, LOOP 194.75
71358 REDUCTION I 104.34
71364N SEAL COVER 29.17
71400000030R BALL JOINT 540.71
71464N BODY-CENTRIFUGE TURBINE 217.07
714902594U01 SCREW M10 X 1 X 25 41.52
714972605U01 THIS IS NOT A VALID PART NUMBE 11.12
715002125U01 SCREW3 0.34
715002128U01 SCREW M8X22 UNI 5931 0.39
715002645U01 SCREW 0.00
71503F01 1ST PISTON RING 356.20
715041020U01 SCREW M4X10 UNI 5931-AISI 0.43
715041330U01 SCREW, M5X35 UNI 5931-AISI 316 3.33
715041616U01 SCREW, M6X12 A4-80 3.33
715041653U01 SCREW, M6X45 UNI 5931-AISI 316 3.33
715042128U01 SCREW M8X22 UNI  5931 3.04
715042160U01 SCREW M8X85 UNI 5931-AISI 316 14.37
715042161U01 SCREW M8 X 90 HX SOC HD 0.88
715042612U01 SCREW, M10 X 45 AISI 316 DIN 9 4.17
715042617U01 SCREW M10X55 UNI 5931-AISI 4.83
715042645U01 SCREW M10X145 UNI 5931-AISI 9.87
715043255U01 SCREW, M14X30 UNI 5931-AISI316 8.57
715052136U01 SCREW 2.50
715052605U01 SCREW M10X35 UNI 5931-KMONEL 5 8.63
715053255U01 M14X30 SOCKET HEAD BOLT K MONE 321.69
715054524U01 SCREW M24X180 UNI 5931-STAI  * 134.99
715062128U01 SOCKET HEAD SCREW 10.55
715062160U01 BOLT, VALVE COVER (M8 X 85) 3.61
715062161U01 M8X90 HEX SOC HD CAPSCREW 1.73
715062623U01 SCREW M10 X 75 8.8 MATERIAL 4.17
715062645U01 SCREW 5.01
715133620U01 SCREW, M16X50 UNI 5931-10.9 1.52
7154L061 COMPRESSION SPRING-MHC 10.62
7154L094 SPRING, HELICAL, COMPRESSION 43.82
71596F01 VALVE SPRING-MHC 44.53
71664F93 OIL PAN-WELDED-ASSEMBLY 28,836.15
71683F01 SEAL, OIL (VALVES) 26.54
71687F01 PLUG, SPECIAL 24.00
71690F01 NUT 12M X 1.25 GRADE 10 4.45
71768F01 SCREW, SPECIAL 53.55
71795F91 F INJ. NOZZLE HOLDER FUEL 52.53
71814F91 FUEL TUBE 71.99
71865F91 ELBOW TUBE 90 82.60
71867F01 NIPPLE TUBE 71.52
71895F91 PIPE 50.00
71932F01 GASKET, CYLINDER HEAD (ID38) 188.49
71977F01 SEAL 251.92
720-112-040 GAUGE, SLUDGE W/DC SWITCH 8,192.60
720/C12 12 PCS 1/2" IMPACT SOCKET SET 373.00
72000000040R BRAKE ASSEMBLY PD143361 5,100.00
72059F03 SCREW, ROCKER ARM ADJUSTING 77.38
72060F01 ADJ. SCREW 24.53
72072F01 Support 1,468.08
72092 FLANGE 10.00
72102932U01 SET SCREW M12X1.25 0.00
72117F01 GASKET, VALVE COVER (ID38) 6.95
721382109U01 SETSCREW-M8X10 UNI 5923-AISI 4.17
721482575U01 SET SCREW DIN 913 45H 5.22
721602932U01 SCREW, M12X1.25 U-ISO 7435-22H 11.50
721611321U01 SCREW, M5X25 SLOT FLAT POINT 0.82

 
103



November 2025 Diesel Engine Parts List

72167F01 TOOTHED PULLEY 1,801.79
72175F01 BELT, TOOTHED TIMING  type 420 113.04
72199F01 BOLT, HOLLOW 10.44
72223 CROSS-HEAD 596.44
7223 0.00
722421542U01 UNION SCREW A-301108-21 2.71
722900624U01 HOLLOW SCREW #6 13.33
722900827U01 SCREW 13.33
72293F01 SHIM 15.65
72294F91 BRACKET 37.39
722963438U01 BOLT, 1/2-20 UNI X 1 1/4 AISI 4.50
722971631U01 SCREW 3.33
72297F91 GEAR SET, BEVEL, MATC 4,163.00
72299 GAUGE, BEVEL GEAR SET ASSEMBLY 1,209.26
72300F01 SHIM 10.44
72369F01 PLATE, LOCKING 26.53
724472855U01 NUT M12X1.25 UNI 5587-AISI 4.34
724792534U01 NUT M10X1.25 UNI 5588-KMONEL 1.65
724795047U01 NUT, SL, M30X2 UNI 5588-MONEL 73.33
724810624U01 M6 NUT CLASS 8 DIN 934 0.09
724811237U01 NUT 0.47
724834439U01 NUT M24X2 1.93
724870827U01 NUT M8 UNI5588 0.32
724871032U01 NUT M10 UNI 5588 0.39
724871237U01 NUT M12 UNI 5588 0.47
72487F01 SLEEVE, OIL SEAL 1,352.22
72488F01 SEAL, OIL CRANKSHAFT 402.20
724910521U01 NUT M5 UNI 5588-AISI 31 6.50
724911237U01 NUT M12 UNI 5588-AISI 3 3.58
724911440U01 NUT  m14 aisi 316 din 934 2.50
724912054U01 NUT, M20x2.5 AISI 316 2.13
724922855U01 NUT M12 X 1.25 A2-70 1.42
72496F01 BRIDGE, INTERMEDIATE 760.77
72497F01 BRIDGE, EXTERNAL 262.59
72511F01 PISTON COOLING OIL PIPE 16.58
72511F91 NOZZEL AY 29.92
725164439U01 NUT M24X2 1.93
725260827U01 NUT M8 0.70
725261032U01 NUT M10 UNI 5589 2.50
725261237U01 NUT M12 UNI5588 0.79
725262054U01 NUT M20 UNI5589 0.67
725291645U01 NUT M16 UNI 5589-AISI 316 4.80
725294439U01 NUT M24X2 UNI 5589-AISI 28.17
725295047U01 NUT M30X2 UNI 5589-AISI 316 DI 70.21
72579F01 SHAFT, DRIVE CENTRAL 590.00
72580F01 GEAR 974.93
72581F01 SPACER 69.28
72592F91 GEARSHAFT, LH 1,032.98
72593F91 ASSY, RH DRIVE SHAFT 1,068.60
72626F01 SPECIAL NUT 10.64
72627F01 ADJUSTING SCREW 11.06
72627F02 TAPPED SCREW 54.25
726411237U01 NUT, M12, UNI 7473 - UNI 3740 1.81
726411645U01 NUT, SELF LOCKING M16 UNI 7473 2.17
726412020U01 NUT, SELF-LOCKING M20 UNI 7473 1.09
726412033U01 ELASTIC STOP NUT 15.83
726461032U01 NUT, SELFLOCKING M10 N61-4 0.43
726510624U01 M6 THERMAG NUT N64-86 13.65
726512534U01 NUT, THERMAG M10X1.25 N64-86 21.33
726580419U01 NUT, SELFKNG 4 N61-43 AISI 316 1.78
726580521U01 NUT, SELFKNG 5 N61-43 AISI 316 0.76
726612054U01 NUT, SL, M20 UNI 7474-AISI 316 13.33
726720827U01 NUT, SELFlocking UNI 7473-AISI 4.17
726721440U01 NUT, SL M14 UNI 7473 4.33
726722073U01 NUT, SL M8X1 UNI 7473-AISI 316 4.17
72672F01 THICKNESS GAUGE 65.88
72714F01 FUEL FILTERING ELEMENT 14.45

 
104



November 2025 Diesel Engine Parts List

72739F01 2ND AND 3RD PISTON RING 133.90
72743F01 SHIM 65.90
72744F01 SHIM 27.83
72793F01 HOOK, LIFTING 267.79
72797F01 LEVER 469.51
728/15 3/4F - 1/2M IMPACT ADAPTER 70.43
728481645U01 NUT, FOR C-101011-16 59.66
7287610 HEAT EXCHANG CORE GASKET KT 50.45
72896F01 END COVER 12 CYL HEAT EXCHANGE 1,398.09
728L 3/4" LONG IMPACT SOCKET 41MM 136.50
72901F01 ELBOW TUBE 90 0.00
72904F01 NIPPLE 36.00
72937F01 PIN, CYLINDER HEAD 137.81
72947F01 PLUG, EXPANSION 30MM 316 SS 41.67
72953F02 REAR INSPECTION COVER 400.64
72969F92 OIL NOZZLE ASSEMBLY 52.36
72GP25-4 TEMPERATURE TRANSDUCER 6,967.62
730801002 ACCESSORY GASKET GDM SERIES TY 0.00
73088F01 RING, SEALING 6.72
73101F01 HOSE 0.00
73102F01 SLEEVE 16.56
73103F01 HOSE CONNECTING 34.79
73104F01 HOSE 65.00
73108F01 SLEEVE WATER 5.89
73110F01 SLEEVE 45.90
731110521U01 INST, STEEL HELI-COIL 5 N61-69 2.50
731111032U01 INSERT, HELI 10N6, M10X1.5 2.17
731111440U01 INSERT, HELI-COIL 14N6 5.83
731111645U01 INSERT, STEELHELI-COIL 18.20
731112054U01 INSERT, STEEL HELI-COIL   20 N 1.60
731140827U01 INSERT, HELI-COIL 8 x 1.00 N61 0.80
73114F01 WATER HOSE 2.50
73115F01 WATER HOSE 3.53
73152F01 TUBE, NOZZLE HOLDER 366.57
73171F95 CRANKCASE, ASSEMBLY 264,156.00
73173F02 CAP- DEPERMED 2,260.57
73174F02 CAP- DEPERMED 2,956.13
73175F02 CAP- DEPERMED 2,956.13
73176F01 0.00
73176F91 TUBE, WATER PUMP OIL DISCHARGE 213.72
73188F01 PEDESTAL, INJECTION PUMP 245.29
73190F01 NUT, SLOTTED RING 92.77
73193F01 SPACER 2.16
73199F91 TUBE, TEE SPECIAL 282.79
73213F03 TEE, TURBOCHARGER EXHAUST 7,592.00
73214F01 FLANGE, SEAL RING 2,979.50
73217F91 TUBE, OIL FROM COOLER TO CENT 426.37
73218F03 ADAPTER, OIL COOLER 5,298.49
73219F01 FLANGE, BLANK 163.46
73220F01 STUB, CONNECTING 27.26
73221F01 FLANGE,OIL COOLER INLET 162.77
732221134U01 PLAIN WASHER 0.39
73223F91 TUBE, OIL COOLER DISCHARGE 1,532.00
73227F04 FLANGE, OIL COOLED RETURN 1,828.17
73231F91 TUBE, OIL PUMP FRONT COVER CO 2,283.00
73231F94 TUBE, OIL PUMP FRONT COVER CO 1,460.42
73233F91 TUBE, PISTON COOLING OIL 246.67
73234F01 TEE, TUBE 125.00
73235F91 NOZZLE, WTR PUMP GEAR OIL 499.93
73236F01 TUBE 11.69
73238F01 NIPPLE, TUBE 150.24
73239F01 MANIFOLD, WTR FROM PUMP 6,527.00
73240F01 MANIFOLD, WTR FROM PUMP 1,520.51
73242F01 SPACER  8.5 X 16 60.55
73245F01 TEE, TUBE 99.93
732488002 SCREW, M3X35 SS KNURLED 0.00
73248F02 HOUSING 2,275.00

 
105



November 2025 Diesel Engine Parts List

73249F02 SUPERCEDED BY 1S346826 10,833.33
73250F01 NUT, SPECIAL 17.42
73251F91 PULLEY, TOOTHED 596.49
73253F01 PULLEY, TOOTHED 2,558.35
73254F02 SUPPORT, RH MICROSWITCH 206.35
73255F02 SUPPORT, LH MICROSWITCH 106.86
73256F01 COVER, HOUSING 20.23
73259F93 USE 00B18100M91 0.00
73265F91 ASSY, DOUBLE GEAR 3,583.33
73266F01 BRIDGE, EXTERNAL 454.89
73269F91 VALVE, OIL PRESSURE REGULATOR 1,656.12
73272F01 CAMSHAFT, RH 12,392.00
73274F01 GEAR, OIL PUMP DRIVING 247.23
732761083U01 PLAIN WASHER 0.33
73276F01 BRACKET 73.03
732770868U01 PLAIN WASHER 4X14 UNI 6592 0.39
73277F01 BLOCK, CYLINDER HEAD SIDE 146.58
73278F01 IMPELLER 1,229.00
73278N HOUSING ASSEMBLY 275.47
73279F01 HOUSING, BEARING 1,940.19
73283F01 SLEEVE, OIL SEAL (SUPERCEDED B 0.00
73284F01 PIN 379.54
73286F01 GEAR, GOVERNOR DRIVE 405.07
73292F01 GEAR, OIL PUMP DRIVE 1,419.81
73293F91 GEAR, OIL PUMP IDLER AY 910.00
73294F01 COVER 386.25
73295F92 OIL PRESSURE RELIEF VALVE 2,112.00
73295P92 VALVE, OIL PRESSURE RELIEF (US 0.00
73298F01 CAMSHAFT, LH 12,392.00
73300F01 GEAR, FLYWHEEL RING 10,847.00
73301F01 USE PN 72223 0.00
73302F93 BRACKET-ASSEMBLY, ROCKER ARM 1,546.19
73303F01 BRACKET, ROCKER ARM 716.67
73304F93 ROCKER ARM ASSEMBLY 574.70
73306F01 BUSHING 103.62
73307F91 ASSY, RH DRIVE SHAFT 594.71
73308F91 ASSY, LH DR SHAFT 334.45
73310F92 CONNECTING ROD, ASSY 5,772.58
73312F94 CRANKSHAFT-ASSEMBLY 6V 73,451.00
73313P95 PUMP, DUPLEX OIL (COMPLETE) (S 0.00
73325F94 ASSY, ROCKER ARM BRACKET 859.21
73328F01 FINGER SLEEVE 99.11
733341083U01 WASHER, FLAT 10.5X21 UNI 1.04
733341952U01 FLAT WASHER 19X34 UNI 659 0.55
733413138U01 WASHER, FLAT 31X56 6.70
733413319U01 WSHR, FLT 34X60 U 6592-X5 CRNI 0.00
733420929U01 FLAT WASHER 9X17 1.13
73345F01 GEAR 509.52
73351F01 HOSE, AIR 115.20
73354F01 PLUG 8.70
73355F01 PLUG 1.71
73356F01 PLUG, SPECIAL 146.06
73357F01 PLUG, SPECIAL 26.86
73358F01 COVER, CAMSHAFT 132.47
73359F01 COVER, TAPPET PORT 143.45
73364F91 STRAINER, OIL FILLER 172.78
73365F92 CAP, FILLER 169.98
73367F01 TUBE 75.00
73368F92 BREATHER, CRANKCASE LOWER SEC 737.29
733691032U01 WSHR, COPPER A 10X13.5X1 DIN 2.50
733691645U01 WASHER, COPPER A 16X22 0.94
733694292U01 RING PACKING 5.00
73369F01 PLUG, EXPANSION 6.09
73370F01 PLUG 25.00
733731440U01 WASHER 2.50
73375F02 COUNTERWEIGHT, CRANKSHAFT 463.50
73377F01 COUNTERWEIGHT, FRONT 838.24

 
106



November 2025 Diesel Engine Parts List

73378F01 SPACER 28.33
73385F01 HOUSING, SPRING 156.50
73386F01 PLUG, HOUSING 49.31
73387F01 PLUNGER, SPRING 70.66
73388F01 PLUG 24.88
73389F01 PLUG 38.11
73393F01 SPRING SEAT 94.10
73394F01 BODY, VALVE 213.33
73395F01 SPRING SEAT 12.98
733961083U01 WASHER 10.5 UNI 6600 0.07
733961338U01 WASHER-MHC 2.50
733962054U01 WASHER 0.80
73396F01 TUBE, OIL 95.67
73397F01 BOLT, FLUID PASSAGE 26.67
73398F91 ASSY, PISTON COOLING NOZZLE 484.77
73399F01 FLANGE 91.67
73400F01 TUBE 133.33
73401F01 NOZZLE 116.67
73402F01 BOLT, FLUID PASSAGE 79.11
73403F91 TUBE, OIL PUMP LUBRICATION 363.43
73404F01 SPACER 11.02
73407F91 ASSY, RAW WTR PUMP PEDESTAL 358.80
73408F01 PIN 88.07
73409F01 SPACER 53.78
73413F01 BOLT, FLUID PASSAGE 85.29
73415F91 SEPARATOR, FUEL/WTR-FILTER 1,045.00
73417F91 PUMP, LUCAS PRIMING 727.36
73425F02 HOUSING, BEARING 412.00
73428F01 LEVER 343.75
73433F02 ROD 45.64
73434F02 WATER MANIFOLD CASTING 203.53
73444F01 HOUSING, GOVERNOR DR 437.75
73445F01 SPACER 22.38
73445P01 SPACER 21.72
73446F01 SCREW, SPECIAL 14.45
73447F01 FLANGE, BEARING RETAINER 501.82
734582568U01 SPRING WASHER 0.47
734640337U01 WASHER, LOCK A 3.2 UNI 1.73
734640449U01 SPRING LOCK WASHER, 4.3 UNI, S 1.67
734641747U01 Superceeded by D0311010A 0.00
734642156U01 WASHER, LOCK, A 21 UNI 2.09
734642566U01 WASHER, LOCK A 25 UNI 0.49
73470F91 TURBOCHARGER, GARRETT, ASSY 500.00
73470F91R TURBOCHARGER 3,920.69
734740664U01 LOCKWASHER 0.25
734740868U01 LOCKWASHER M8 DIN 127B AISI 31 1.67
734741032U01 LOCKWASHER M10 A4-70 DIN 127B 0.12
734741083U01 LOCKWASHER uni1751 M10 SS 2.20
734741237U01 LOCKWASHER M12 SS 0.38
734741338U01 LOCKWASHER 1.67
734741440U01 LOCKWASHER, SPRING M14 0.50
734741542U01 LOCKWASHER, AISI 316 M14 1.67
734741747U01 LOCKWASHER 2.50
734742054U01 LOCKWASHER M20 AISI 316 0.75
734742156U01 LOCKWASHER 0.38
73481F01 STUD, MAIN BEARING 101.92
73484F01 SPECIAL NUT M27X2 194.06
73485F01 CROSSHEAD--MHC 725.12
73487F01 COVER, VALVE ROCKER 333.88
73490F01 PIN/ PISTON 500.00
734910827U01 Superceeded by D0111507A 0.00
73491F01 RING, 1ST 2ND 3RD COMPRESSION 283.33
73497F01 BEARING, CONNECTING ROD (TWO P 180.00
735001747U01 RING, SNAP 17 UNI 7435 2.50
735002054U01 RING, SNAP 20 UNI 7435 2.50
735002566U01 RING,SNAP (OBSOLETE) SEE NOTE 0.00
735003683U01 RETAINING RING 40 UNI7435 1.00

 
107



November 2025 Diesel Engine Parts List

735004370U01 Retaining Ring 2.32
73500F91 TUBE, RH 1ST CYLINDER FUEL 748.09
73501F91 TUBE, RH 2ND CYLINDER FUEL 593.90
73502F91 TUBE, RH 3RD CYLINDER 662.46
735033138U01 SNAP RING 4.45
735034488U01 RETAINING RING 72 UNI7437 1.65
735034516U01 USE- D0346041A 0.59
73503F91 TUBE, LH 1ST CYLINDER FUEL 591.23
73504F91 TUBE, LH 2ND CYLINDER FUEL 591.23
73505F91 TUBE, LH 3RD CYLINDER FUEL 591.23
735061032U01 SNAP RING 2.50
735061237U01 SNAP RING 0.18
735063075U01 RING, SNAP A 30 UNI 743 2.61
73510F02 BUSHING (SUPERCEDED BY 73510P0 0.00
73510P02 BUSHING 65.38
73512P02 LEVER 182.59
73519F92 FRONT COVER AND PRESSURE 10,460.00
73520F92 FRONT COVER ASSEMBLY 5,416.67
73521F01 COVER 415.77
73522F91 ASSY, REAR COVER-MCM 1,379.82
73524F01 COVER, RIGHT REAR INSPECTION 478.20
73527F01 CLAMP, DOUBLE FUEL LINE 62.51
73528F91 ASSY, UPPER INTAKE MANIFOLD-MC 3,487.00
73529F91 ASSY, LOWER INTAKE MANIFOLD 1,613.82
73530F93 ASSY, RH EXHAUST MANIFOLD 12,190.00
736010439U01 COTTER PIN 2X14 UNI 1336 3.43
73604F93 ASSY, LH EXHAUST MANIFOLD 11,716.00
73605F01 FLANGE, HEAD WTR OUTLET 112.88
73609F91 ASSY, WTR PUMP BODY 545.00
73610F02 COVER, WTR PUMP REAR 506.67
73611F91 ASSY, WTR PUMP FRONT COVER 162.50
73612F93 ASSY, MNFLD BETW WTR CLR PEDES 1,640.34
73614F94 ASSY, AUX DR HOUSING 2,522.00
73615F03 BRACKET, AIR STARTER MOUNTING 213.21
73616F92 ASSY, WTR COOLER RH HOUSING 2,476.50
73617F92 HOUSING ENCLOSURE 3,797.50
73619F02 PEDESTAL, WTR COOLER RH 4,560.00
73620F01 PEDESTAL, WTR COOLER LH 1,263.33
73621F02 HOUSING, BEARING 881.91
73623F01 ADAPTER, RAW WTR PUMP 7,292.95
73624F01 HOUSING, OVERSPEED DEVICE 341.67
73625F01 COVER, OVERSPEED DEVICE 594.71
73626F01 COVER, AUX. DR HOUSING 122.29
73627F92 PEDESTAL, CENTRIFUGAL OIL FILT 952.56
73628P93 OVERSPEED DEVICE G300 9,807.00
73628P93R OVERSPEED, REFURBISHED-MCM 3,650.65
73629F94 ASSY, ROCKER ARM 127.37
73640F01 FLANGE 362.42
73673 STAND ENGINE POST 642.70
73673F01 STAND, ENGINE POST (SET OF 4) 2,570.80
73676F01 SPECIAL STUD M12X1.25;M1 131.55
73686F01 CYLINDER HEAD BOLT 101.22
73689F01 USE PN 59079F01 0.00
73692F01 SCREW, ADJUSTING 24.60
73694F01 SCREW, SPECIAL 83.33
73711F01 DOWEL, TUBULAR 35.62
73713F01 VALVE, BY-PASS 116.18
73714F01 GUIDE, PLUG 82.67
73717F02 SUPPORT, COOLER 2,782.24
73718F01   SPACER 149.60
73719F01 FITTING 0.00
73723F01 SPACER 43.48
73727F01 SPACER 44.53
73729F01 FLYWEIGHT 375.60
73765F91 SUPPORT 51.67
73774F01 PIN,DOWEL 8.14
73775F01 PLUG 10.83

 
108



November 2025 Diesel Engine Parts List

73778F01 SLEEVE, RELIEF VALVE 513.00
73779F01 DOWEL, TUBULAR 9.98
73780F01 PLUG, EXPANSION 48.09
73781F01 PLUG, EXPANSION 53.43
73783F01 SETSCREW 46.95
73784F01 DOWEL, SPECIAL 37.04
73785F01 PLUG 6.80
73786F02 PIN,DOWEL (SPECIAL) 50.21
73787F91 CLAMP, TUBE 34.20
73788F01 BRACKET, TUBE 24.17
7379079 TURBO GASKET CHANGE OUT 876.11
73801F01 SEAL RING 246.99
73801F91 RING, SEAL 246.99
73802F91 CLAMP, EXHAUST MUFFLER ADAPTER 183.44
73803F01 SEAT, VALVE 20.81
73806F01 DOWEL, HOLLOW 137.38
73819F01 NUT, SLOTTED RING 60.87
73829F03 PEDESTAL, GOVERNOR 525.00
738362054U01 PLUG, NON-REMOVABLE 20 N64-0 ( 8.33
738372464U01 PLUG FOR P/N 74438F03 8.62
738410624U01 GAS PLUG 1/8" 2.93
738421032U01 PLUG 10.00
738430624U01 PLUG 101033-06 4.80
738430827U01 CAP 5.66
738432566U01 CAP 13.98
738462566U01 PLUG, NON-REMOVABLE 25 N64-8 ( 410.38
738481237U01 PLUG, FEMALE-FOR C 101033-1 5.83
738482566U01 PLUG, FEMALE-FOR C 101033-2 35.98
738491850U01 FITTING 7.11
738510624U01 PLUG 14.94
738552259U01 PLUG FOR E-301054-22 70.95
738561440U01 PLUG 20.00
738611440U01 PLUG WITH O. RING-FOR C 30100 20.00
738622858U01 PLUG FOR A 301076-12-MHC 2.12
738803549U01 PLUG M16X1.5 - N64-79 2.67
738852531U01 PLUG M10X1 DIN 906-AISI 5.89
738911032U01 PLUG 4.05
738911542U01 CONICAL PLUG 1/2 DIN 906-BRASS 4.17
738913549U01 PLUG 3.33
738944436U01 PLUG 94.50
738970827U01 CUP PLUG 2.50
73903 SEAL RING ID 38 TURBO 25.00
73980F91 TEE FITTING 84.19
73A-032878-001 SCREW SHAFT GREASE 28.90
7404048F01 Water Seal Ring 0.00
74048F01 O-RING 25.86
74066F91 CLAMP, CAP 106.77
74108F01 MANIFOLD MOT.1300 48.73
741094843U01 KEY 85.21
741241032U01 KEY A 5X5X25 UNI 660 6.76
741251023U01 KEY A 4X4X12 UNI 660 5.00
741251030U01 KEY A 5X5X22 UNI 660 6.26
741251177U01 PARALLEL KEY A6X6X16 UNI6604 0.94
741251188U01 KEY A 6X6X25 UNI 660 7.66
741251578U01 PARALLEL KEY 5.16
741251913U01 SUPERCEDED BY D2008112A 4.19
741750426U01 KEY 2X3.7 UNI 6606 DIN 6888 IS 3.65
741751008U01 KEY, 4X5 UNI 6606 12.87
741751300U01 KEY 5X9 UNI 6606  DIN 6888, IS 3.35
741751613U01 KEY 6X10 UNI 6606 3.27
741992924U01 ELASTIC PIN 12 X 36 AISI 316 58.33
742091306U01 HARDENED DOWEL PIN A5X14 UNI63 1.12
742091651U01 PIN A 6X40 UNI 6364 5.53
742092121U01 PIN 33.33
742104117U01 PIN 41.67
742200689U01 ROLL PIN 8.23
742201639U01 PIN, ROLL 6X 7.44

 
109



November 2025 Diesel Engine Parts List

742202935U01 PIN, ROLL 12 1.23
742210708U01 PIN, ROLL 3X20 DIN 148 (SUPERC 0.42
742211035U01 PIN, ROLL 4X20 DIN 1481 0.26
742211044U01 PIN, ROLL 4X24 DIN 1481 0.94
742211051U01 replaced by D0330218A 0.00
742241031U01 PIN, ROLL 4X16 UNI 6873 2.50
742241303U01 PIN, ROLL 5X12 UNI 6873 2.50
742241319U01 PIN, ROLL 5X24 UNI 6873 2.37
742462109U01 PIN -8M6X10 UNI 1707-X5 CR 2.07
742462118U01 PIN -8M6X15 UNI 1797-X5 CR 3.13
742462924U01 PIN-12M6X36 UNI 1707-X5 CR NI 21.63
742521298U01 DOWEL 5x8 UIN 1707 TOL. M6 1.06
742521613U01 DOWEL PIN 6M6X10 UNI1707 1.18
742522112U01 DOWEL PIN 8M6X12 UNI1707 1.41
742522906U01 DOWEL PIN 12M6X18 UNI1707 1.77
742522915U01 DOWEL PIN 12M6X25 UNI1707 1.88
742551627U01 CLEVIS PIN 6X18-15 UNI1710 2.63
74268F91 CLAMP 6.00
74268F91R CLAMP ASSEMBLY 2.45
74269F91 CLAMP, FUEL 15.14
74310 UNION 42.80
74348F01 STUB, TURBOCHARGER OIL DRAIN 147.81
74349F91 TUBE, OIL FROM TEE TO SIDE BA 158.33
74360F02 CONNECTOR, WATER FILLER 70.00
74395F01 RETAINER, BEARING AND TACHO D- 284.96
74402F91 TUBE, WTR PUMP DRAIN 206.93
74403F91 TUBE, BREATHER AND LEVEL OIL 75.74
74404F91 TUBE, LUB OIL TO INJ PUMP 51.46
744100563U01 RIVET 2.5X5 UNI 7346 1.74
744260689U01 RIVET 3X10 UNI 748-COPPER 1.34
74433F93 GUIDE, OIL DIPSTICK UPPER 1,543.28
74434F93 AIR STARTING MOTOR (COMPLETE) 19,457.00
74434P93 AIR STARTER 13,307.27
74435F91 PUMP, PRELUBE LUBE OIL PRIMING 13,500.00
74437F02 MANIFOLD, RH WTR INTERCOOLER 1,028.54
74438F04 COVER, LH INTERCOOLER WTR 817.29
74442F01 DOWEL, TUBULAR 48.31
74445F01 PLATE, LOCKING 43.89
74447F01 FLANGE, BLANK 73.33
74448F01 HOUSING, TURBINE NONMAGNETIC 147.06
74449F91 WHEEL, TURBINE 9,785.06
74450F01 SHIM 133.58
74502F05 HEAD, CYLINDER 4,204.18
745161031U01 RIVET 4X16 UNI 752-COPPE 47.81
74528F01 MANIFOLD FLANGE 320.58
74529F01 FLANGE, COOLER WTR INLET 320.58
74531F01 STUB, LH CONNECTING 116.67
74532F01 O.RING  2-331,S604-70(Supercee 1.99
74533F01 O.RING    2-222,S604-70 1.31
74534F01 O.RING 2-329, S604-70(SUPERCED 0.00
74539F01 INSTALLER, BEARING ASSEMBLY 103.62
74540F01 BEARING, BALL 103.01
74543F01 BEARING, ROLLER 414.15
74552F02 STUB 0.00
74553F01 O.RING  2-334, S604-70 4.05
74554F02 ELBOW, WTR OUTLET OIL COOLER 1,074.15
74555F91 TUBE, WTR TO PRE-HEATING TANK 856.92
74556F92 ASSY, WTR PRE-HEATING TANK 5,122.45
74558F91 TUBE, WTR, FROM PRE-HEATING 1,018.31
74559F01 PLUG, EXPANSION 7.10
74560F01 ELBOW, WTR FROM RH INTERCOOLER 870.63
74561F01 ELBOW, WTR FROM LH INTERCOOLER 2,165.00
74564F01 O.RING, 2-336,S604-70 2.40
74569F92 TUBE, WTR FROM PUMP TO COOLER 1,166.67
74573F92 USE MCM269 0.00
74589F01 TEE, WTR TO COOLER 311.68
74590F01 STUB, WTR TO COOLER 231.53

 
110



November 2025 Diesel Engine Parts List

74591F02 FLANGE, BLANK 80.15
74596F02 CAP, FRONT COVER 105.40
74630F92 VALVE, RELAY 2,786.00
74631F91 BUTTON, PUSH 158.67
74632F91 STRAINER, AIR 170.93
74633F91 VALVE, AIR STARTER SOLENOID 1,618.53
74641F01 BRACKET, WTR MANIFOLD 27.84
74642F01 BRACKET, WTR MANIFOLD 20.86
74646F01 BRACKET, WTR MANIFOLD 36.52
74647P01 SHAFT, TACHOMETER DRIVE 258.25
74648F91 NUT, HEXAGON CAP 65.21
74651F92 ELBOW, RH AIR FROM AMOT VALVE 658.97
74652F92 ELBOW, LH AIR FROM AMOT VALVE 726.86
74653F91 THERMOWELL 304.31
74656F01 DOWEL, TUBULAR 199.98
74658F01 PLUG, EXPANSION 32MM 316 SS 4.45
74660F93 ASSY, BARRING DEVICE 4,939.00
74660P93 ASSY, BARRING DEVICE 4,006.43
74661F93 ASSY, BARRING DEVICE HOUSING 445.14
74663F01 COVER, BARRING DEVICE 118.31
74664F01 COVER, BARRING DEVICE WITH SP 125.60
74667F01 WASHER, SPECIAL 34.78
74669F01 BUSHING, SPLIT 31.43
74673F01 BRACKET, GOVERNOR OIL RESERVOI 33.11
74674F01 SPACER 165.97
74714F93 LUBRICATOR, AIR 2,870.00
74721F93 ASSY, OIL SUCTION TUBE AND VAL 250.00
747223F01 SPECIAL WASHER 0.00
74722F91 VALVE, CHECK 304.31
74723F01 WASHER, SPECIAL 20.00
74724P92 ASSY, OIL DIPSTICK AND BREATHE 99.78
74728F91 TUBE, OIL DISCHARGE FROM GOV 111.55
74731F91 NIPPLE, PRESSURE PORT 181.14
74734F01 O.RING  2-212 S604-70 0.80
74737F95 ASSY, FLYWHEEL HOUSING RE-INFO 12,146.22
74741F92 TUBE, PRELUBE OIL FROM PAN TO 356.20
74743P91 VALVE CHECK 551.26
74745F01 PEDESTAL GASKET 29.52
74747F91 VALVE, 3-WAY BALL 377.34
74768P91 VALVE PRESSURE RELIEF 104.33
74775F01 O.RING, SIZE 2-241, COMPOUND S 15.82
74779F01 RING,SNAP 4.45
74781F02 ADAPTER, EXHAUST MUFFLER 526.67
74782F92 INTERCOOLER, AIR 1,481.24
74785F91 DEVICE, EMERGENCY STOP GENERAL 4,016.00
74786F91 EMERGENCY STOP HOUSING 2,500.00
74788F01 WASHER, SPECIAL 26.72
74790F01 LEVER SHAFT 250.00
74791F01 COVER 215.50
74792F91 ASSY, EMERGENCY STOP BELLOWS 3,114.37
74793F91 BELLOWS, METAL 812.96
74794F01 PIN, THREADED 122.66
74795P01 SPRING 149.07
74796P01 CAP, PUSH ROD 175.00
74797F91 ASSY, GUIDE COVER 404.95
74799F01 SCREW, ADJUSTING 12.28
74800F01 NUT, CAP 50.75
74805P01 YOKE, RACK 299.89
74806P01 SPRING 86.54
74807P01 BUSHING SPLIT 8.84
74809F01 BARREL, TURNBUCKLE 250.40
74810F01 PIN, THREADED 20.00
74811F01 BOLT, SPECIAL 81.24
74812F92 THERMOCOUPLE 1,810.00
74813F01 SET SCREW 0.68
74816F01 SPACER-MHC 111.98
74817F02 SPRING 269.52

 
111



November 2025 Diesel Engine Parts List

74817P01 SPRING 106.08
74817P02 SPRING 128.57
74821F02 RING, MANUAL STOP ENGAGEMENT 144.00
74823F03 MANIFOLD, OIL PRESSURE GAUGE 6,959.00
74824F91 FILTER, EMISSION 4,166.67
74825F93 FILTER, FLUID 2,694.20
74827F01 KNOB MOUNTING FORK 66.67
74841F95 PUMP, FUEL FEED COMPLETE(super 2,333.33
74841P95 FUEL FEED PUMP-COMPLETE 4,672.00
74841P95R Refurbished Pump, Fuel Feed 1,800.00
74847F91 ASSY, CENTRAL DR SHAFT 442.14
74852F93 ASSY, OIL PAN 12,477.00
74854F01 PLUG 26.89
74856F91 BRACKET, EMISSION FILTER 333.86
74857F91 BRACKET, EMISSION FILTER 133.33
74858F01 DOWEL, SPECIAL 54.34
74859F02 MANIFOLD, EXHAUST WTR OUTLET-M 534.30
74860F01 MANIFOLD, EXHAUST WTR OUTLET 270.77
74863F01 NIPPLE, REDUCING 26.15
74865F01 KNOB 5.92
74868F02 COUPLING, GOVERNOR DR 445.25
74868P02 COUPLING, GOVERNOR DRIVE 854.87
74877F01 COVER, TIMING REAR-MCM 1,072.59
74878F01 COVER, LEFT REAR INSPECTION 721.20
74879F01 ROD 55.12
74880F01 ROD 60.55
74881F01 PLUNGER 159.98
74885F01 LEVER SHAFT 142.72
74887F91 ASSY, AIR TUBE FROM LH TURBO-M 204.78
74888F01 LEVER, MANUAL STOP-MCM 759.90
74894F91 MUFFLER, AIR STARTER 225.63
74904F91 VALVE, AMOT MANUAL OPERATION H 1,881.87
74910F01 BRACKET, DUPLEX FUEL FILTER 192.10
74911F01 ROD, SPHERICAL END-FEMALE 102.12
74913F01 FLANGE, CRANKCASE OIL OUTLET 90.01
74914F01 GASKET 49.40
74915F01 TIMING DISC 2,500.00
74917F01 BRACKET, PRIMING PUMP 26.80
74918F01 PLUG (SUPERCEDED BY D0175105A) 0.00
74922F92 PIN, THREADED 75.12
74924F01 0.RING  5-321 S604-70 16.06
74925F01 GASKET, INTERCOOLER WTR SIDE 5.96
74934F01 COVER 171.98
74937F01 FLANGE, RAW WTR INLET 120.18
74938F91 TUBE, WTR COOLER VENT 310.29
74944F91 TUBE, EMISSION FILTER DRAIN 217.00
74945F91 TUBE, OIL DRAIN TO PAN 238.65
74946F91 TUBE, BEVEL GEAR LUBE OIL 1RST 156.79
74947F91 TUBE, BEVEL GEAR LUBE OIL 2ND 281.70
74948F91 ELBOW, ELECTROVALVE 90 DEGREE 206.93
74949P91 VALVE, PRESSURE RELIEF 370.00
74952F91 TUBE, OIL FROM TE TO GOVERNOR 53.69
74955F01 GASKET, OIL PAN 27.13
74956F01 PLUG (DISCONTINUED) SEE NOTE 8.85
74957F91 TUBE, SUCTION FUEL 1ST SECTION 292.13
74958F91 TUBE, SUCTION FUEL 2ND SECTION 175.00
74959F91 TEE, TUBE 267.10
74960F91 TUBE, DELIVERY FUEL 1ST SECTIO 354.73
74961F02 CRANKCASE BREATHER 1,483.58
74962F91 TUBE, CROSS FITTING 302.57
74964F91 TUBE, DELIVERY FUEL 2ND SECTIO 133.33
74965F91 TUBE, 90 DEGREE ELBOW 268.22
74966F91 TUBE, FUEL PRIMING PUMP DELIVE 233.76
74967F91 TUBE,PRIMING PUMP SUCTION 310.98
74969F91 TUBE, FUEL FILTER FITTING 135.22
74972F91 TUBE, DRAIN FEED PUMP 247.56
74973F92 TUBE, RELIEF VALVE OIL DISCHAR 187.01

 
112



November 2025 Diesel Engine Parts List

74974F91 TEE,TUBE 142.48
74975F91 TUBE, INJECTION PUMP FUEL DR 241.67
74983F01 0.00
74986F02 SPACER, OIL PUMP 28.50
74989F02 FLANGE, ORIFICE 66.80
74B-010957-020 O-RING 2-020 1.50
74B-010957-133 O-RING OR-2-113 3.65
75011P01 SPRING 28.69
75020F01 LEVER SHAFT 80.00
75021F01 LEVER, INTERNAL STOP-MHC 221.18
75024F01 RING, MANUAL STOP ENGAGEMENT 9.79
75041F92 PANEL, AIR STARTING 1,451.00
75043F91 GUIDE, OIL DIPSTICK 330.39
75044F01 GASKET 8.32
75045F91 TUBE, 90 DEGREE ELBOW 160.29
75053F01 GEAR, DRIVING (SUPERCEDED BY 440.84
75054F01 GEAR, DRIVEN (SUPERCEDED BY 1Q 440.84
75058P91 GOVERNOR-WOODWARD-W/RVDT (D/A) 21,300.00
75059F01 COVER, EXHAUST MANIFOLD 40.33
75083F01 BUSHING 105.88
75083F02 BUSHING 43.01
75084F92 ASSY, CENTRAL DR SHAFT 944.68
75085F01 LEVER STOP 203.10
75086F01 PIN, LEVER STOP 18.99
75088F91 TUBE, BREATHER TO FILTER 919.88
75089F91 TUBE, BREATHER TO FILTER  2ND 283.33
75091F01 SHAFT, BARRING DEVICE 170.72
75092F01 GEAR, BARRING DEVICE 872.69
75096F01 SPRING 36.52
75099F91 0.00
75101 10W40 NAPA MOTOR OIL 14.57
751024344U01 BALL BEARING RIV 16011 30.01
751024472U01 BALL BEARING RIV 16014 210.75
75109F02 HOSE 100.00
75110F01 HOSE 109.32
75119F91 BRACKET,OIL DIPSTICK GUIDE 118.31
751201747U01 BEARING,BALL  RIV6203 9.79
751202566U01 BALL BEARING RIV 6205 15.70
751203075U01 BALL BEARING, RIV 6206 50.88
751204766U01 BEARING  (RIV 6220) 185.52
75120F91 CLAMP,OIL DIPSTICK GUIDE 34.59
75127F91 BREATHER, CRANKCASE UPPER SEC 1,809.06
75128F91 NIPPLE,TUBE 118.62
75129F91 NIPPLE,TUBE 411.95
751302566U01 BEARING BALL  RIV6305 322.56
751303075U01 BALL BEARING 0.00
751303198U01 BEARING, Replaced by 1P702368 94.20
751303683U01 BEARING, BALL (RIV6308) 146.07
75130F91 TEE,TUBE 331.27
75131F91 NIPPLE,TUBE 535.58
75132F91 NIPPLE,TUBE 389.02
75134F91 TUBE, AIR 213.46
75135F91 FITTING, COCK 85.98
75136F91 TUBE, AIR 189.87
75137F91 TUBE, AIR 210.59
751432054U01 BEARING, BALL 100.01
751444472U01 BEARING, BALL 0.00
75144F91 BRACKET, PANEL 128.33
75161P91 GOVERNOR-WOODWARD-W/RVDT (R/A) 6,503.49
75161P91R ACTUATOR, REFURBISHED 3,902.09
75169F91 PLUG, PRESSURE PORT SPECIAL 13.15
75184P91 VALVE,RELIEF 46.42
75185F92 BRACKET, EXHAUST TEE LH LOWER 258.21
75186F92 BRACKET, EXHAUST TEE RH LOWER 258.21
75188F91 ELEMENT, FUEL FILTER 12.39
75189F01 BRACKET, EXHAUST TEE LH UPPER 100.86
75190F01 BRACKET, EXHAUST TEE RH UPPER 100.00

 
113



November 2025 Diesel Engine Parts List

75191F01 PLUG 17.17
75192F91 GUARD, TOOTHED BELT SAFETY 902.74
75193F01 BOLT, DRILLED HEAD 5.00
75194F01 BOLT, DRILLED HEAD 58.91
75199F92MOD5 DIPSTICK ASSEMBLY, OIL 747.72
75200P01 BLADE,OIL DIPSTICK 28.12
75202F91 INJECTOR (Commercial Tip no 12 432.55
75229F01 STUD FOR SECURING INJECTO 35.05
75235F01 WASHER 1.65
75239F01 SPECIAL BUSH 12.01
75245F01 BRIDGE CLAMP FOR SECURING 59.00
75245F01R LINK 26.25
75251F01 WASHER,SPECIAL 6.09
75251F01R WASHER 0.50
75252F01 SMALL BLOCK 48.53
75289F01 SPRING WASHER M10 3.94
75291F01 SPECIAL NUT 21.44
75325F01 0.00
75328F01 POINTER, TIMING 30.00
75377F01 SHAFT 87.36
75378F91 LEVER, AMOT VALVE 228.54
75379F01 SHAFT 30.93
75380F01 ROD 258.95
753812566U01 BEARING,BALL 196.79
75381F91 LEVER, AMOT VALVE 187.01
75382F01 ROD, LH ADJUSTING 72.77
75383F01 ROD, RH ADJUSTING 152.36
75384F01 LEVER FORK 401.69
75385F91 AIR TUBE ASSEMBLY 4,108.15
75386F01 PINION 0.00
75386P01 PINION,  AIR STARTER 1,478.71
75387P91 AIR STATER "WITHOUT PINNION" 17,500.00
75389F91 LEVER, AMOT VALVE 294.23
75411F01 NOZZLE HOLDER 133.75
754301747U01 BEARING, THRUST BALL 267.98
75452F91 SHIELD, TURBOCHARGER (RH) 4,744.00
75453F91 SHIELD, TURBOCHARGER      LH 4,095.00
75454F91 SHIELD, EXHAUST TEE HEAT 6,236.37
75455F91 FLANGE HEAT SHIELD 514.48
75462F01 CHAIN 24.21
75470F01 CLAMP, SINGLE FUEL LINE 170.48
75471F01 CLAMP, TRIPLE FUEL LINE 26.72
75486F01 PLUG 22.61
75487F91 FILTER, OIL COMPLETE 21,666.67
75488F91 FILTER BODY ASSEMBLY, OIL 2,083.33
75489F91 ASSY, OIL FILTER LESS ELEMENT 9,166.67
75490F91 ELEMENT, OIL FILTER 30.30
75491F91 SHELL, OIL FILTER EXTERNAL 4,166.67
75492F01 RETAINER, SPRING 375.60
75493F01 SPRING 126.94
75495F91 CLAMP, OIL FILTER 516.49
75496F91 SHELL, OIL FILTER INTERNAL 498.68
75497F91 COVER, OIL FILTER 1,544.13
75498F91 ROD, CENTRAL 1,083.33
75499F01 NUT 200.00
75500F91 ASSY, OIL FILTER RH BRACKET 275.88
75502F01 SHEET RUBBER 5.00
75503F91 ASSY, OIL FILTER LH BRACKET 316.00
75505F91 CLAMP, OIL FILTER UPPER BAND 158.33
75506F91 CLAMP, OIL FILTER LOWER BAND 158.33
75508F91 MAG PICK UP 802.22
75520F91 ASSY, PUMP COVER 571.70
75523F91 24v SOLENOID 1,440.37
75524F91 VALVE, BALL COCK-FEMALE ENDS 90.00
75526F91 BOX MOUNTING RECEPTACLE 93.90
75527F91 PLUG, CABLE CONNECTING CANNON 25.10
75528F01 BOOT, RUBBER CABLE SEALING 19.48

 
114



November 2025 Diesel Engine Parts List

75540F91 CYLINDER FUEL TUBE, RH 1st 886.83
75541F91 CYLINDER FUEL TUBE, RH 2nd 886.83
75542F91 CYLINDER FUEL TUBE, RH 3rd 485.34
75543F91 CYLINDER FUEL TUBE, RH 4th 466.67
75544F91 CYLINDER FUEL TUBE, RH 5th 886.83
75545F91 CYLINDER FUEL TUBE, RH 6th 886.83
75639F01 BODY, OIL COOLER 206.66
75642F01 GASKET 31.68
75648F01 REAR POWER CASING DOWEL 12.31
75651F91 CYLINDER FUEL TUBE, LH 1st 886.83
75652F91 CYLINDER FUEL TUBE, LH 2nd 485.34
75653F91 CYLINDER FUEL TUBE, LH 3rd 850.00
75654F91 CYLINDER FUEL TUBE, LH 4 849.89
75655F91 CYLINDER FUEL TUBE, LH 5th 485.34
75656F91 CYLINDER FUEL TUBE, LH 6th 1,002.96
75657F91 CLAMP, OIL DRAIN TUBE 81.38
75658F91 CLAMP, OIL DRAIN TUBE 50.00
75659F91 CLAMP, OIL TUBE 3.86
75660F91 CLAMP, FUEL DRAIN TUBE 21.67
75661F91 CLAMP, FUEL DRAIN TUBE 25.00
75662F91 CLAMP, OIL TUBE 18.33
75663F01 BRACKET, FUEL LINE 64.37
75664F01 BRACKET, FUEL LINE 38.74
75665F01 BRACKET, WTR TUBE 139.84
75666F91 CLAMP, WTR TUBE 30.35
75667F91 CLAMP, WTR TUBE-MHC 43.48
75668F01 CLAMP, DOUBLE TUBE 8.61
75669F01 CLAMP, MOUNTING 13.33
75670F01 CLAMP, DOUBLE TUBE 15.83
75671F01 CLAMP, MOUNTING 6.20
75672F91 TUBE, GOVERNOR OIL DELIVERY 94.00
75673F91 CLAMP, FUEL DRAIN TUBE 21.67
75674F91 BRACKET, FUEL LINE 189.95
75675F01 BRACKET, FUEL LINE 82.42
75676F91 CLAMP, FUEL DRAIN TUBE 18.33
75677F91 TUBE, VENT 398.28
75678F91 TUBE, WATER DR 255.61
75679F91 TUBE, FUEL DRAIN 81.19
75681F91 TUBE, INJECTION PUMP FUEL DR 300.00
75682F91 TUBE, INJECTION PUMP FUEL DR 82.28
75683F91 TUBE, OIL 50.94
75684F91 TUBE, FUEL DELIVERY 105.00
75685F91 TUBE, FUEL 80.91
75686F91 TEE, TUBE ON INJECTION PUMP 509.91
75687F91 TUBE, FUEL 165.00
75688F91 CLAMP, FUEL TUBE 18.33
75690P91 THERMOSTAT 29.56
75697F01 BUSHING, CRANKCASE 375.00
75725F93 VALVE, AIR SHUT-DOWN 4,140.00
75732F91 VALVE, ELECTRO FOR PRELUBE OIL 946.37
757403380U01 ROLLER BEARING,RIV NJ307 ECP 434.96
75747F91 BRACKET, AMOT VALVE 367.77
75748F01 BUSHING, COLLAR 38.26
75749F01 WASHER, SPECIAL 38.30
75756F91 TEE, TUBE 319.78
75757F91 TUBE, AIR STARTER NIPPLE 348.48
75758F91 NIPPLE, TUBE 391.25
75760F01 TEE, TUBE 75.59
75766F01 INJECTOR TUBE 150.00
75768F91 ASSY, CONNECTING BAR 291.19
757912566U01 BEARING, BALL 280.83
75802P01 ROD, SPHERICAL END-MALE 156.73
75817F01 Stub 107.53
75831F01 COVER, THERMOSTAT 206.60
75835P01 SPRING 26.09
75868F02 GASKET 0.00
75869F02 GASKET 0.00

 
115



November 2025 Diesel Engine Parts List

75910F01 MANIFOLD 45.00
75917F01 CLAMP, DOUBLE TUBE 7.21
75918F01 PLATE, CLAMP MOUNTING 55.99
75980F01 SUPPORT, OIL COOLER CORE 194.00
75985F01 RING, FLYWHEEL MOUNTING 309.53
75986F01 RING, FLYWHEEL MOUNTING 683.91
75991F01 ELBOW, WTR OUT FROM OIL CLR T 766.12
76035F01 BOLT,SPECIAL 45.90
76036F01 BOLT, MAIN BEARING CAP 267.15
76037F01 BOLT, CYLINDER HEAD 146.75
76038F01 BOLT, CYLINDER HEAD 165.19
76039F01 BOLT, SPECIAL 314.88
76040F01 BOLT, SPECIAL 38.33
760453985U01 TAPER ROLLER BEARING 0.00
76047F91 TUBE, RH 1ST & 4TH CYLINDER 665.65
76048F91 TUBE, RH 2ND & LH 3RD CYLINDER 587.73
76049F91 TUBE, RH 3RD & LH 2ND CYLINDER 665.65
76050F91 TUBE, RH 4TH & LH 1ST CYLINDER 665.65
760557637U01 TAPER ROLLER BEARING 220.10
76064F91 TUBE, ELECTROVALVE OIL 82.02
76065F91 TUBE, ELECTROVALVE OIL DISCHAR 271.00
76066F91 TUBE, OIL TUBE FROM ELECTRO VL 400.73
76067F91 TUBE, 90 DEGREE ELBOW 51.65
76068F92 TUBE, OIL FROM VALVE TO FILTER 302.56
76069F91 TUBE, OIL DELIVERY 643.40
76070F91 TUBE, OIL DELIVERY 602.16
76071F91 TUBE, RH TURBOCHARGER OIL DR 798.16
76072F91 TUBE, LH TURBOCHARGER OIL DR 469.51
76073F91 TUBE, EMISSION FILTER DRAIN 250.00
76074F01 FLANGE 44.63
76087F91 COOLER, LUBRICATING  BEHR 11,283.00
76088F91 CLAMP 9.12
76090F91 ASSY, OIL COOLER HOUSING 4,210.92
76091F92 ASSY, OIL COOLER 33,511.00
76098F91 COOLER CORE 7,233.42
76118F01 VALVE 57.19
76122F03 Crankshaft 0.00
76125F01 RING NUT 34.71
76155F01 GUIDE, VALVE 98.16
76187F01 BRACKET, WTR MANIFOLD 17.39
76201F01 PLATE, CLAMP MOUNTING 67.82
76202F91 CLAMP, DRAIN TUBE LH BANK 15.00
76203F91 CLAMP, OIL DELIVERY TUBE 16.67
76206F01 GASKET 0.00
76207F01 GASKET 165.00
76208F01 PAN GASKET 123.35
76209F01 GASKET 0.00
76256F02 STUB, SPECIAL 32.40
762661850U01 RING, SNAP BR 18 INA 15.89
76344F01 PLUG 22.47
76345F01 PLUG 30.00
76440F01 SPLINED COUPLING 3,936.87
76440F91 COUPLING, SHEAR POINT-LCS 547.43
76446F01 VALVE SEAT 36.13
76447F01 INLET & EXHAUST VALVE 208.33
76456F01 IMPELLER, RAW WTR PUMP 1,500.00
76457F91 ASSY, NOZZLE AND HOLDER .40 ti 953.16
76457F91R INJECTOR, OVERHAULED 571.90
76491F95 CRANKSHAFT ASSEMBLY 8V 96,687.00
76501F92 2,359.69
76503F92 PAN ASSEMBLY, OIL 10,798.57
76536F01 GEARSHAFT SPUR 723.73
76537F01 GEAR 578.83
76597F91 MANOMETER 76.51
76608F01 INSERT, VALVE SEAT 105.73
76617 OBSOLETE ROLL PIN 0.00
76649F91 OIL SEAL 179.43

 
116



November 2025 Diesel Engine Parts List

76654F01 SLEEVE 9.01
76662F01 SCREW 18.13
76664F01 BUSHING 70.33
76665F01 SPRING 31.67
76666F01 UNION 25.31
76673F91 OIL FILTER 101.48
76689F01 DRIVE SHAFT, WATER PUMP 76.98
76690F01 SPACER 3.53
76699F91 THERMOSTAT    79DEG C 306.75
76714F01 Driving Gearwheel Shaft 0.00
76715F01 Driven Gearwheel 0.00
76716F91 GEAR-ASSEMBLY 102.05
76717F01 Bush 0.00
76718F01 Spindle 0.00
76719F01 Gear Shaft 0.00
76720F91 Gear Shaft 0.00
76729F01 PLATE 280.81
76744F01 MANIFOLD 49.43
76765F01 Bush for Oil Pump Body 0.00
76773F01 WATER TUBE 54.50
76780F01 FLYWHEEL RING GEAR 5,190.00
76801F91 ELECTRICAL STARTER 4,073.50
76801F91R STARTER 713.45
768032566U01 RING NUT 66.67
768042566U01 LOCKING PLATE 3.33
768113075U01 PLATE, LOCKING 30 N 64 0.60
768131645U01 SLEEVE, FOR C-101000-16 51.05
768211747U01 RING, SNAP -INA 'WR 17' 42.11
76830F91 SHAFT 98.16
768310659U01 STEEL BALL 1/4IN RB 635 0.05
768310827U01 Ball 3.82
76831F01 NUT 38.49
76849F01 SPRING 97.38
76875P01 RING, FLYWHEEL MOUNTING 847.50
76878F01 GOVERNOR DRIVEN GEAR 2,863.22
76880F01 COVER 133.33
76881P01 GEAR, GOVERNOR DRIVE 1,650.00
76883F01 SHIM 747.03
76885F92 TUBE ASSEMBLY,METAL 0.00
76885F93 OIL SUCTON TUBE & VALVE ASSY 769.61
76887F01 O-RING 8.27
76888F01 O-RING (REPLACED BY P/N D31134 4.35
76889F01 O-RING 151 SP3 17.80
76891F92 FLYWHEEL & RING GEAR ASSEMBLY 10,313.77
76891F92R Flywheel Kit 22,650.26
76891F92R(KIT) FLYWHEEL AND RING GEAR KIT 21,196.17
76892F02 FLYWHEEL 12,500.00
76892F92R Flywheel kit 21,196.17
76921F01 NUT, SPECIAL 32.76
76935P01 BUSHING 499.58
76939F91 DAMPER, NONMAGNETIC VIBRATION 15,996.14
76940P01 RING, VIBRATION DAMPER MOUNTIN 1,110.51
76941P01 BOLT, SPECIAL 132.15
76942F92 SHIELD, VIBRATION DAMPER SAFET 636.67
76943F92 GOVERNOR DRIVE ASSY 8,014.51
76946F93 TUBE ASSY, OIL SUCTION 417.34
76948F01 SUPPORT, LEVER (OBSOLETE) 0.00
76961P01 SHAFT 623.35
76962F01 SPACER 200.66
76969P91 PUMP ASSEMBLY, INJECTION 25,583.33
76978F91 FUEL TUBE 269.97
76981F01 TEE, TUBE 376.31
76984F91 FUEL TUBE 117.99
76985F91 FUEL TUBE 981.55
76986F91 FUEL TUBE 981.55
76997F91 DRAIN PIPE 269.53
77008F91 ROD, PUSH 84.24

 
117



November 2025 Diesel Engine Parts List

77012F91 ELEMENT, EMISSION FILTER 125.00
77036F02 GUIDE PIN 92.16
77037F01 PLUG 60.06
77064F91 PRELUBE-LUBE OIL PRIMING PMP 14,604.22
77072F92 SUPPORT, AMOT VALVE RH 1,626.00
77073F91 SUPPORT, AMOT VALVE LH 609.32
77074F91 BRACKET, UPPER LEVER 792.94
77083F01 FLANGE, NOZZLE HOLDER RETAINER 55.65
77197F01 GEAR 1,335.75
77198F01 GEAR 979.55
77199F03 COVER 81.67
772002401 FILTER SUPERCEDED BY 912344 0.00
77232F01 BRACKET, EXHAUST TEE 1,111.36
77234F01 FLANGE 932.13
77277F01 SCREW, TIMING POINTER 14.67
77287F91 INJECTION PUMP PEDESTAL-MHC 15.33
77298F01 WASHER, FLAT 1.41
77354F01 SHAFT 164.78
77356F01 SPACER 47.99
77357F01 BUSHING, TOOTHED 160.90
77358F01 TOOTHED COUPLING 82.39
77358F01R SHEATH COUPLING 37.10
77380F01 OIL TUBE 7.77
77381F01 NOZZLE 22.01
77420000080D THRUSTER CONTROL PANEL 4,167.00
77446F01 SCREEN 19.66
77447F01 CARTRIDGE 40.00
77449F01 GASKET, COVER 5.00
77462F01 GASKET 18.29
77490F91 COOLER, BEHR WTR 15,118.00
77490F91M MODIFIED COOLER CORE 13,469.50
77518F01 ELECTROLYTIC STRAP 59.12
77526F02 STUB, CONNECTING 39.11
77531F91 CYLINDER FUEL TUBE 665.65
77532F91 CYLINDER FUEL TUBE 665.65
77535F91 CYLINDER FUEL TUBE 637.92
77536F91 CYLINDER FUEL TUBE 665.65
77591 VARTA BATTERY SET BAT012001000 0.00
77626F01 MANIFOLD, INTAKE-LOWER 1,523.28
77627F01 COVER 270.00
77628F01 COVER 98.50
77631F92 SUPERSEDED BY 311957F92 0.00
77637F01 STUB PIPE OUTLET WATER 3,808.19
77641F02 MANIFOLD, OIL PRESSURE GAGE 1,325.05
77662F02 STUB 130.07
77663F01 O-RING 5-701 S604-70 7.50
77670F01 STUB, CONNECTING 357.77
77751F01 O-RING 2-337 S604-70 3.88
77765F01 TUBE, 326.67
77776F91 TEE, TUBE 111.99
77779F91 VALVE 351.96
77783F91 MANIFOLD ASSEMBLY, 1,691.95
77784F91 CONVEYOR ASSEMBLY, AIR-RH 1,720.00
77785F91 CONVEYOR ASSEMBLY, AIR-LH 1,850.00
77786F91 BRACKET, CONVEYOR AIR-RH 87.70
77787F91 BRACKET, CONVEYOR AIR-LH 87.60
77788F91 FLANGE ASSEMBLY, CONNECTING 163.33
77790F01 SPACER, AIR TUBE 45.80
77791F91 COVERING AY, SUPPORT UPR 275.02
77791F92 RH SUPPORT ASSY 2,580.09
77792F92 COVERING AY, SUPPORT UPR 1,407.64
77793F91 MANIFOLD AY RH HEAD WTR OUTLET 2,965.76
77794F91 MANIFOLD AY LH HEAD WTR OUTLET 2,887.00
77795F91 COVERING, UPPER TRUNK-RH EXH 3,166.67
77796F91 COVERING, UPPER TRUNK-LH EXH 3,166.67
77797F01 PLUG, EXPANSION 5.00
77797F91 LEFT WATER OUTLET MANIFOLD COM 0.00

 
118



November 2025 Diesel Engine Parts List

77819F02 VALVE 30 DEGREE 409.56
77820F02 INTAKE VALVE SEAT 108.33
77822F91 TUBE, FUEL DRAIN R.H. 231.13
77823F91 TUBE BANK, FUEL DRAIN-LH 416.67
77825F91 ASSY, NOZZLE HOLDER 780.77
77826F91 INJECTOR TIP  .40 314.88
778608F01 GASKET 22.83
77913F91 GASKET 54.17
779181032U01 GREASE FITTING 3.12
77946F02 STUD, SPECIAL 11.58
779500624U01 LUBRICATION FITTING-MHC 4.51
77977F91 CON ROD BEAR- 79998F91 CAN ALS 1,385.90
77978F91 SUPERCEDED BY 1S346181 931.53
78/782J INTERNAL MIC EXTENSION 425.83
78008F02 COVER 0.00
78009F01 PLUG, INTAKE MANIFOLD DRAIN 15.83
78068F92R FILTER BODY 643.55
78086F01 WATER MANIFOLD 263.44
78087F01 FLANGE 459.94
78088F91 WATER MANIFOLD, PIPE 1,063.52
78115F02 LINER, CYLINDER 5,004.00
78125F01 SHIM 1.32
78160F02 ORING 2-167 V1041-85 129.96
781652121U01 CONNECTOR FOR C-202123-2121 29.23
781662156U01 NIPPLE E 202002-2121 78.25
78183F91 FUEL TUBE 66.00
78184F91 FUEL TUBE 44.00
78209F01 PLUG 468.63
78210F01 FLANGE 620.79
78225F02 GASKET 19.89
78226F91 REPLACED BY 1Q346224LA 0.00
78227F01 GASKET, PURGE VALVE 20.58
78304F01 LIFTING HOOK 0.00
78372F01 GASKET 0.00
78396P91 PISTON 2,956.13
78397F01 PISTON 1,583.33
78404F01 ROD 41.67
78405F91 LEVER ASSY, AMOT VALVE MANUAL 167.30
784090419U01 PIPE NIPPLE 7.00
78409F01 PIN, MANUAL LEVER CONTROL 32.40
78410F91 BRACKET AY, UPPER CONTROL 770.00
78412F01 PIN, CONTROL LEVER 33.00
78413F01 WASHER, SPECIAL 73.90
78414F01 STOP, LEVER 46.67
78415F91 LEVER, CENTER CONTROL AMOT VLV 269.33
78416P01 SPRING 81.31
78417F01 PIN, LEVER STOP 133.77
78420F01 ROD 11.20
78421F01 FORK, LEVER 121.27
78422F01 PIN 53.35
78423F01 DISC, SPRING 76.79
78423P01 DISC, SPRING 79.98
78425F91 JOINT ASSEMBLY 730.34
78426F01 PIN 29.17
78427F01 SEAT, PIN-MHC 223.33
78429F91 VALVE, AIR SHUTDOWN 6,466.97
78430F01 SEAT, PIN 520.35
78431F91 BRACKET 406.67
78432F01 PIN 763.83
78433F01 DISC, SLIDING 91.67
78434F91 LEVER, AMOT CONTROL VALVE 66.67
78435F01 SPACER 23.15
78436F01 ROD, LEFT HAND 215.61
78437F01 ROD, RIGHT HAND 27.10
78438F01 KNOB,-MHC 46.02
784391621U01 NIPPLE, TUBE 57.50
784400610U01 STRAIGHT ADAPATER 56.82

 
119



November 2025 Diesel Engine Parts List

784421014U01 NIPPLE-MHC 10.00
784441645U01 NIPPLE, TUBE -FOR C 10217 104.01
784443198U01 NIPPLE, TUBE -FOR C10217 63.43
784451645U01 7/8-14 ELBOW 76.83
784452054U01 TUBE, 90 DEG ELBOW FOR C107017 93.33
784462033U01 TEE, TUBE FOR C-111034-2033 66.33
784463582U01 TEE, TUBE FOR C111034-1617 95.50
784471017U01 NIPPLE, TUBE FOR C-102023-1017 21.23
784471217U01 NIPPLE, TUBE FOR C-102023-1217 17.82
784471645U01 NIPPLE, TUBE FOR C 10202 48.33
784472526U01 NIPPLE, TUBE 100.00
784472902U01 NIPPLE, TUBE FOR C 10202 62.60
784473582U01 NIPPLE,TUBE -FOR C 10202 28.91
784474083U01 NIPPLE, TUBE FOR C 1020 15.06
784480610U01 NIPPLE, TUBE FOR E 10204 57.15
784480813U01 NIPPLE, TUBE FOR E 10204 91.67
784490610U01 TUBE, 90 DEG ELBW FOR E 107039 130.00
784490613U01 TUBE, 90 DEG ELBW FOR E 107039 175.76
784490810U01 ELBOW, 90 DEGRES TUBE 135.97
784490813U01 TUBE, 90 DEG ELBW FOR E 107039 324.14
784490817U01 TUBE, 90 DEG ELBW FOR 107039 217.35
784491213U01 ELBOW, 90 DEGREE 170.42
784491617U01 ELBW, 90D TB, (E-107039-1617) 368.13
784491621U01 ELBW, 90D TB (E-107039-1621) 107.77
784492021U01 ELB, 90D TB, OR E-107039-2021 182.95
784492033U01 ELB, 90D TB, FOR E-107039-2033 143.35
784521017U01 ELBOW, 90 DEGREE TUBE 27.45
784521032U01 TUBE, 90 DEG ELBW FOR C 107039 35.00
784521237U01 TUBE, 90 DEG ELBW FOR 107039 110.42
784521645U01 TUBE, 90 DEG ELBW FOR C 107039 156.81
784522021U01 ELBOW, 90 DEGREE TUBE 41.58
784522526U01 ELBOW 90 DEG FOR-C-1070392526 120.00
784522582U01 TUBE, 90 DEG ELBW FOR C 107039 91.30
784523042U01 ELB, 90D TUBE (E-107039-3042) 208.33
784523584U01 ELBOW, TUBE 178.99
784524635U01 TUBE, 90 DEG ELBW FOR C 107039 642.08
784530610U01 45 DEG ELBOW 37.99
784571850U01 NIPPLE, TUBE FOR C 10206 355.48
784581032U01 TUBE, 90 DEG ELBW FOR C 107040 89.72
784581850U01 TUBE, 90 DEG ELBW FOR C 107040 73.72
784582575U01 TUBE, 90 DEG ELBOW FOR C 241.63
784601645U01 TUBE, 90 DEG ELBW FOR C 107006 39.42
784611645U01 TEE FITTING, TUBE-MHC 68.33
784622054U01 TUBE, 90 DEG ELBW FOR C 110011 185.80
784641237U01 UNION 5.01
78464F91 COMPLETE PISTON 3,342.59
784650827U01 UNION CROSS 103.01
784681010U01 UNION FOR A102100-1010 23.48
784681013U01 NIPPLE, TUBE 8.35
784730610U01 90# ELBOW 11.27
784811645U01 UNION TEE 62.56
784821621U01 NIPPLE, TUBE 16.47
784830610U01 UNION 7.50
784830612U01 NIPPLE, TUBE 4.59
784831014U01 NIPPLE, TUBE A-102067-1014 4.56
784840613U01 90 ELBOW 10.24
784851014U01 90 ELBOW, TUBE 11.77
784870613U01 90 ELBOW, TUBE 25.19
784871621U01 TEE, TUBE 52.00
784880610U01 UNION 4.59
784892033U01 FITTING 116.74
78496F91 AIR FILTER ( HOUSING + FILTER 1,625.50
785260624U01 NIPPLE, TUBE FOR E 10206 104.33
785261216U01 NIPPLE 24.41
785271621U01 TUBE, 90 DEG ELBW FOR C 113025 55.90
785280613U01 NIPPLE, TUBE FOR E 10202 129.97
785280817U01 NIPPLE, TUBE -FOR E 10202 78.29

 
120



November 2025 Diesel Engine Parts List

785280827U01 NIPPLE TUBE FOR E 10202 85.55
785280927U01 NIPPLE, TUBE FOR E-102023-0813 115.56
785282021U01 NPLE, TUBE, FOR E-102023-202 142.55
785291010U01 NIPPLE TUBE FOR E 102100- 12.49
785310610U01 TUBE, 90 DEG ELBW FOR E 107040 201.12
785311216U01 TUBE 70.51
785312527U01 TUBE 296.67
785320624U01 NIPPLE, TUBE FOR E 10200 25.00
785321237U01 STRAIGHT FITTING 78.33
785323198U01 NIPPLE, TUBE, FOR E-102001-32 130.00
785371032U01 TUBE, 45 DEG ELBW FOR C 105026 187.80
785390610U01 UNION 38.33
785430827U01 TUBE, 90 DEG ELBW FOR E 107006 115.00
785440614U01 TUBE, 90 DEG ELBW FOR E 107028 191.67
785441014U01 ELBOW 90DEG 16.75
785450610U01 TEE, TUBE FOR E 1 266.92
785480610U01 TEE, TUBE 250.00
785480613U01 TEE FOR E111034-0613 156.58
785480813U01 TEE, TUBE FOR E 111034 1,304.00
785480817U01 TEE, TUBE FOR E 1 170.00
785480821U01 TEE, TUBE 183.33
78548F01 CAP RETAINING SCREW-BOLT 114.76
785500610U01 ELBOW, 90 DEGREE TUBE 150.83
785500813U01 ELBOW, 90 DEGREE TUBE 64.70
78553F01 BOLT, CYLINDER HEAD 23.54
78555F01 BOLT, CYLINDER HEAD 21.19
785581818U01 NPLE, TUBE, FOR E-102276-1818 106.67
785610610U01 TEE, TUBE 48.50
78561F91 HEAT EXCHANGER COVER PLUG 3.30
78566F01 WATER PUMP CASING 400.18
78567F01 BODY, WATER PUMP 439.61
78571F01 COVER 182.44
785761032U01 NIPPLE TUBE FOR C 10303 16.35
78576F01 IMPELLER FOR WATER PUMP 167.00
78576F91 IMPELLER 125.00
785782054U01 NIPPLE TUBE FOR C 10201 124.33
78589F01 GASKET, COVER 88.84
78591F01 WATER TEE 244.82
78591F01R DELIVERY MANIFOLD 110.20
78593F91 TUBE 76.09
78593F91R DELIVERY PIPE 40.65
78595F01 COUPLING 102.72
785963198U01 NIPPLE, TUBE, FOR E-107017-32 170.95
78596F91 SHAFT-ASSEMBLY 275.42
78596F91R TOOTHED COUPLING 123.95
78599F01 BUSHING 30.01
78600F01 BUSHING 27.42
78601F01 BUSHING 20.60
78601F02 SECTION 22.00
78602F01 PIPE 170.00
78606F01 COOLER CASING 241.29
78606F01R COOLER CASING 108.60
78608F01 GASKET 19.86
78609F01 MANIFOLD 42.37
78613F01 BUSHING, TOOTHED 200.00
78619F01 BUSHING 32.96
78622F01 TOOTHED COUPLING 350.00
78622F01R TOOTHED COUPLING 97.20
78633F01 COVER 54.97
78634F01 GASKET 21.88
78638F01 HOUSING 300.00
78642F01 GASKET 3.06
78664F01 GASKET 107.74
78667F01 CYLINDER LINER 871.03
78675F91 OIL SEAL 292.77
78704F91 ACTUATOR CONNECTOR 686.00
78705F91 R.V.D.T. CONNECTOR 1,155.24

 
121



November 2025 Diesel Engine Parts List

78706F91 CONNECTOR  PICK-UP MPU 401.69
78742F02 HEAD GASKET 445.25
78743KIT CYLINDER HEAD GASKET KIT 650.59
78743KIT-8 CYLINDER HEAD INSTALLATION KIT 563.93
78800F91 CONNECTOR, FEMALE 159.65
78820P02 BY PASS VALVE 886.70
78827F01 GASKET, PURGE VALVE 0.00
78961F02 Support 0.00
78962F01 Rod 0.00
78963F91 Lever 0.00
78964F02 Plate 0.00
78965F01 SPRING 42.79
78967F01 Plug 49.61
78968F01 Spring 50.08
78969F91 Bracket 208.14
78970F01 Replay 0.00
78989F91 SHIELD, TURBOCHARGER AY 1,583.33
78990F91 SHEILD, TURBOCHARGER AY 1,583.33
78991F91 SHIELD, TURBOCHARGER AY 1,661.67
78992F91 SHIELD, TURBOCHARGER AY 916.67
78995F91 TUBE, OIL DELIVERY TO RH 193.83
78996F91 TUBE, OIL  TURBOCHARGER 589.38
78997F91 TUBE, OIL TURBOCHARGER 452.72
78998F91 TUBE, OIL 435.96
79003F91 TUBE 163.33
79004F91 TUBE 147.60
79007F91 TURBOCHARGER EXHAUST TEE AY 6,228.74
79008F01 RING, EXHAUST TEE 400.73
79009F02 FLANGE, SEAL RING-MCM 594.33
79010F01 SEAL RING 350.94
79012F01 GASKET 134.57
79015F01 STUB, CONNECTING 312.21
79025F91 TURBOCHARGER GARRETT AY 11,184.70
79025F91R TURBOCHARGER GARRETT 8V MPDE R 10,081.00
79039F01 THERMOSTAT (RANGE 75-90) 313.00
79039F91 THERMOSTATIC VALVE 320.58
79229F01 AIR REDUCING PRESSURE VALVE 15.55
79230F01 PLUG, SPECIAL 147.81
79231F91 TUBE, AIR FROM PUSH-BUTTON 56.81
79234F01 STEM, THERMOSTATIC VALVE 351.31
79235F01 PIN, GRADUATED 93.03
79237F01 NUT, ADJUSTING 26.08
79243F91 ASSY, INJECTION PUMP 56,340.00
79243F91R INJECTION PUMP, REFURBISHED 27,411.10
79244F91 PUMP, FUEL METERING 72,990.33
79244F91R INJECTION PUMP-REFURBISHED 18,200.00
79252F01 PLUG, THREADED 10.32
79262F01 LEVER 64.12
79308F91 INJECTION PUMP 102,952.62
79308F91R PUMP, INJECTION 1708 59,205.60
79331F91 COUPLING, SHAFT FLEXIBLE 91,462.66
79331F91 ITEM E GRIDMEMBER COUPLING 12,501.00
79364F01 PLUG 15.99
79365F01 FLANGE 146.07
79366F91 VALVE 0.00
79367F91 FLANGE, PURGE VALVE (SUPERCEDE 0.00
79372F92 EXPANSION TANK ASSEMBLY 3,885.26
79490F91 HOUSING FOR 6V HEAT EXCH (BEFO 4,986.81
79490F91LA Bill of Material Item 4,986.81
79491F91 FUEL DRAIN PIPE 361.60
79549F91 VALVE, AIR PRESSURE REDUCING 592.63
79550F01 VALVE, AIR REDUCING PRESSURE 23.24
79574F01 BRACKET, CONNECTING 30.80
79575F91 CHECK VALVE IFM 84.54
79601F01 FRESH WATER PUMP IMPELLER 566.82
79609F91 ELEMENT, AIR FILTER 559.23
79653F91 "B.BOVERI" RH TURBOCHARGER 75,000.00

 
122



November 2025 Diesel Engine Parts List

79654F91 "B.BOBERI" LH TURBOCHARGER 75,000.00
79676F01 VALVE SEAT 45 DEGREES 65.25
796862590U01 CLIP 2.59
796920061U01 CLAMP 11.67
796931237U01 CLAMP 2.12
79712F01 GASKET, EXHAUST BELLOW 0.00
79721F01 CYLINDER LINER 1,250.00
79729F91 PUMP, BDY AY, FEED 894.06
79802F01 SEGMENT, LAMELLAR 38.33
79820F91 COCK 224.41
79830F91 SUPERCEDED BY 1S346192 0.00
79833F01 OIL SEAL 0.00
79896F01 FLANGE ID 338 TURBO 65.00
79941P95 HYDRAULIC OVERSPEED ASSY 8,434.00
79942F93 HOUSING AY, OVRSPD DEVICE 4,612.80
79944F02 BUSHING 138.92
79945F91 COVER ASSEMBLY-MHC 128.42
79947F01 O-RING 2-238, S604-70 32.72
79948F91 ROTOR ASSEMBLY 655.41
79950P01 PIN 371.30
79951F01 SEAT, SPRING 50.00
79955F01 SCREW 31.94
79956F01 COVER 221.94
79957F91 FORK ASSEMBLY 1,564.66
79958F01 YOKE 0.00
79959P01 PIN 330.96
79960P01 PIN 356.20
79961F02 SHAFT 416.67
79961P02 PREDEPERMED PIN 356.20
79962F02 LEVER 589.49
79962P02 LEVER 589.49
79964F92 CYLINDER AY, HYDRAULIC CONT. 1,691.95
79967F02 GASKET 17.81
79968P01 PLUNGER, CONTROL VALVE 862.39
79969F01 KNOB 40.16
79970F01 SPRING 77.98
79972F02 FLANGE 128.23
79973F01 RETAINER, PACKING 7.92
79974F01 O-RING 2-020 S604-70 (SUPERSED 0.55
79975F01 O-RING 3225, 2-140 0.74
79997F91 MAIN BEARING 0.00
79998F91 BEARING SLEEVE 998.13
801733 MOUNTING RAIL 1.47
804235 RIGHT ANGLED HEAT SHRINK MOULD 80.17
81100000178R CABLE 3x1 FG70 592.12
8110111 CONNECTOR 16.80
8112340 STUD RUBBER MOUNT 2XM6 STUDS 0.00
811405120 ELECTRONIC CARD FOR 1,747.37
812A01 STAND, ENGINE ROTATABLE TEST 142,124.04
813A-012877-001 SCRAPER 3.30
81900000090R CABLE FOR TRANSDUCER 990.00
820003901F91 PRESSURE SWITCH 0-2.5 BAR 1,886.00
820015102F91 PRESSURE GAUGE 7 BAR 0.00
820015104F91 PRESSURE SWITCH 14 BAR 1,519.80
820056500F91 OIL PREHEATER PROTECTION PLATE 902.97
820056900F91 ELECTRONIC VALVE 0.00
820066700F91 LEVEL INDICATOR 460.00
820068701U91 CLAMP 5.97
820068801U91 CLAMP 7.39
820068901U91 CLAMP 6.70
82100000450R PRESSURE GAUGE DIA 63 0-250 BA 405.00
82100000470R PRESSURE GAUGE 0-250 BAR, 100M 360.00
82100000710R MANOMETER DIA 100, 160 BAR 279.97
82100000790R GAUGE 85.31
82400000390R PRESSURE SWITCH 1,514.76
8240000240R SWITCH, PRESSURE PSTM 100 600.00
8242-130 GOVERNOR - EGB2P 12,491.67

 
123



November 2025 Diesel Engine Parts List

824900330F91 ELECTROVALVE 217.74
824900588F91 LEVEL SWITCH 1,115.03
824902240F91 TEMPERATURE SWITCH 1,501.80
824902391F91 TEMPERATURE SWITCH(HIGH LUB.TE 1,781.77
824902497F91 HEATER 1500W 440V 60HZ 651.18
824902498F91 HEATER 1,380.69
824902499F91 PRESS. SWITCH 1,297.83
8250-405 SPLINE COUPLING, LCS 0.00
82570-148 JAM NUT 0.98
82570-149 SREW (FDGM188147) 3.24
83300000048R TEMPERATURE SWITCH ( TS20 ) 661.20
83300000068R SWITCH TEMPERATURE 656.25
83300000120R THERMOSTAT 834.60
83308-200 PRESSURE SWITCH, 150-200 PSI 66.24
83323-175 PRESSURE SWITCH 150-250 PSI 77.08
834-0293 SOCKET 8 PIN 15.50
834-5535 TIMER 90.00
834-9915 TIMER H3CR-F8 AC/DC24 145.00
8405-545 CONTROL EAS GENDEC FOR 3,078.00
84100100438X VELOMITOR (VIBRATION SENSOR) 2,187.00
8533660000 RELAY, MODULE, 1N/O, 6A-RC 108.16
86200000018R LEVEL SWITCH 897.00
86500000040R LEVEL SWITCH ( S21 ) 261.00
86700000150R VISUAL LEVEL INDICATOR 60.00
870-0864 ACCESSORY, SPLASHPROOF BOOT, B 10.72
870000082A01 DISC, GRINDING WHEEL 7.35
870304980 BOLT 795.05
872-0075 TERMINAL BLOCK 5.43
876-0349 366 BROWN WIRE 0.97
88-09-001 INSTALLING TOOL SET 74.04
88-09-002 REMOVAL TOOL SET 102.24
88000000228R I/O INTERFACE MODEL TYPE ABE7- 109.38
88100000150R LEVEL SWITCH 117.00
88623A ELEMENT, FUMES 78.75
88624A ELEMENT, FUMES 118.53
88700000110R AMMETER 661.20
88800000120R RELAY TYPE RHM 517.50
8885 PIN, DOWEL 15.87
88900000080R HOUR METER FR 72 H 748.80
88900000320R P.L.C. TYPE TSX MICRO COD TSX 1,837.50
88900000320R-P PLC TYPE TSX MICRO, PROGRAMMIN 4,375.00
88900000340R RELAY 24VDC 237.00
88900000350R RELAY BLOCK 7.90
88900000370R SOCKET 2P+GND 16A 250V AC MODE 44.56
88900000470R GANG SWITCH 262.50
88900000480R ILLUM. SWITCH 375.00
88900000560R DISTRIBUTION CARD 24V 276.50
88900000570R SOLID STATE TYPE CRYDOM 283.50
88900000590R FILTER MT-2PE/5 230VAC, COD 27 340.20
88900000610R MODULE 16 DIODE TYPE CD16P4007 210.66
88900000670R RELAY BASE 95.05 21.06
88900000688R LIFT & FIN ANGLE A203 6,225.00
88900000690R AC DISCONN. DEV. 3A MERLIN GER 72.92
88900000700R RELAY SERIES 44 6A 24V DC 27.00
88900000788R ELECTRONIC CARD, TSX ASZ 200 1,277.50
88900000798R CARD AI TSX AEZ 802 1,171.80
88900000808R ELECTRONIC CARD, TSX DMZ28DTK 1,050.00
88900000818R CARD I/O TSX DMZ 64 DTK 1,795.50
88900000820R RACK STANDARD 1,005.00
88900000828R ELECTRONIC CARD, TSX FPP20 1,750.00
88900000830R MODULE 24 VDC 32DI 1,580.00
88900000840R MODULE 24 VDC 32 DO 0.1 A 1,790.66
88900000850R 8 OUTPUT CARD TSX ASY800 4,476.66
88900000858R UNITELWAY BOX TSXPACC01 793.80
88900000888R POWER SUPPLY 220/24V DC5A MODE 891.21
88900000890R CABLE XBT NANO-MICRO-PREMIUM 165.00
88900000908R POWER SUPPLY 220/24V DC5A MODE 615.17

 
124



November 2025 Diesel Engine Parts List

88900000970R CONTACTOR TYPE LS7 22/24V, 50/ 276.50
88900000990R LOAD SWITCH HL41 192.50
88900001048R CARD TSX FPP 20 1,890.00
88900001100R RELAY 24V EG7 175.00
88900001148R BOSCH UNIT CARD MODEL TYPE COD 1,336.81
88900001170R TRANSFORMER 1PH160VA 50/60H 1,010.63
88900001190R DRIVE SHAFT 70.00
88900001210R DRIVE SHAFT 148.75
88900001398R SWITCH 6A 210.66
88900001508R OMEGA BAR PR/3/PP 42.00
88900001538R TERMINAL DOUBLE CONN D 7.50
88900001608R CLOSING PANEL D-UKK 6.00
88900001780R CARD TYPE VER 435 2,597.92
8890000178OR CIRCUIT CARD, VER 435 PC 1,753.78
8890000179OR RELAY INPUT/OUTPUT MODULE 1,823.94
88900001820R CARD AO TSX ASZ 401 1,050.00
88900001840R FIP INTERFACE TSX FPACC4 COD T 661.50
88900001860R CONNECTING TERMINAL ABE 7 H16 122.85
8890000188OR STBD WING PROCESS 750.00
8890000189OR STBD WING DISPLAY 1,041.00
88900001910R TRANSFORMER 220/115V AC VA COD 556.80
88900001970R FIP INTERFACE TSX FPCG 010 245.70
88900002010R FIP INTERFACE TSX-FPACC6 2,834.72
88900002100R MONITOR XBT 4,212.00
88900002210R PANEL INDICATOR 378.00
88900002270R CONTROL CARD C.M.L. 2,740.50
88900002280R CONVERTER MCR-FL-C-UI-2UI-DCI- 1,100.73
88900002290R RATE GYRO 33,075.00
88900002630R CARD 4 ANALOG OUTPUT 2,511.35
88900002720R CABLE TSX CAP 030 112.50
88900002730R TERMINAL BOARD TSX BLY 01 49.50
88900002860R POWER SUPPLY TSX PSY 2600M 1,237.66
88900003090R SOCKET PACKAGE SERIES 95C 26.33
88900003180R ANALOG IN/OUTPUT LE4-206-AA1 2,848.13
88900003290R CARD 16 FOR PLC 1,843.33
88900003310R CARD 8 INPUT TSX 3,223.20
88900003320R MONITOR XBT-P022110 4,213.33
88900003460R GREEN BRIGHT PUSH BUTTON 39.50
88900003470R AI/AO CARD TSX AMZ 600 1,487.50
88900003500R FIP LINE ENDING 151.20
88900003510R TELEFAST ANALOG 342.33
88900003590R RACK MICRO TSX 183.00
88900003680R INCLINOMETER 4,812.50
88900003740R ILLUM. SWITCH BUTTON 327.00
88900003860R CONTROL MODULE RM 401 9,003.75
88900004050R POWER SUPPLY TYPE CS624/90-264 415.80
88900004370R RELAY MODULE TYPE CRE4-2SC 368.66
88900004510R SELECTOR 2-POSITION 42.00
88900004850R RED BRIGHT PUSHBUTTON 39.50
88900004890R BOARD SUPPORT SKH2 124.50
88900005150R CONTACT 1NO + 1NC 30.24
88900005610R BLUE PUSH BUTTON 52.92
88900005660R BLUE PUSH BUTTON 26.33
88900005740R RED PUSH BUTTON 28.35
88900005930R PUSH BUTTON 328.50
88900005970R ELECTRONIC CARD REM 3,600.00
88900006080R FIN ANGLE INDICATOR 1,137.50
88900006310R BUZZER, ECR MONITOR PANEL 210.66
88900006340R RECTANGULAR PROTECTION 13.23
88900006380R GREEN LED INDICATOR 28.35
88900006420R LED + DIODE MODULE 18.43
88900006430R LED MODULE 110-240 V 15.00
88900006480R PCB COMMUNICATION CARD EF0331. 2,388.75
88900006490R TERMINAL BOARD SLAVE, ECF EF 0 3,423.33
88900006600R FILTER CONTACTOR 127-240V 63.00
88900006700R MODULE CHECK VOLTAGE 440VAC 510.00
88900006730R COIL 55.34, 240VAC, 50/60HZ 39.50

 
125



November 2025 Diesel Engine Parts List

88900006800R SELECTOR 2 FIX POSITION 63.00
88900008830R RELAY PLASTIC BLOCK 15.00
88900008930R PROC TSX 57.20 V3 6,583.33
88900009180R CONTACT 2NO 34.02
88900009440R RED LIGHT PUSH BUTTON 61.50
88900009450R WHITE LIGHT PUSH BUTTON 66.15
88900009460R GREEN LIGHT PUSH BUTTON 66.15
88900009480R SWITCH 2P 230-415VAC 171.16
88900009490R SWITCH 2P 230-415 VAC 2A 171.16
88900009820R SERIAL CARD FOR TOUCH PANEL RS 3,150.00
88900009960R 2 POS. SQUARED SELECTOR 37.80
88900010101R INTERFACE MODULE A48 3,619.20
88900010105R DIGITAL INPUT LE4-116-DX1 1,258.69
88900010118R  PLC CONTROL  AND POWER UNIT P 7,203.00
88900010120R FLASH EEPROM 3,850.00
88900010121R NETWORK MODULE LE4-501-BS1 3,583.13
88900010123R SOCKET PACKAGE SERIES 90 17.40
88900010158R AUXILIARY CONTACTS 2NC+2NO 30.00
88900010278R RELAY 40.52 15.00
88900010298R BASE +CONTACTS +1NO +2NC 43.50
88900010308R EMERGENCY PUSHBUTTON 172.50
88900010508R LED + DIODE 230 VAC 31.60
88900010568R SENSOR BOX MMIPS1 27,650.00
88900010618R RELAY VOLTAGE MONITORING 1,085.00
88900010628R ELECTRONIC CARD VER 2,475.00
88900010728R MAIN CONTROL BOARD 22,710.00
88900010728R-R MAIN CONTROL BOARD (RECONDITIO 36,972.00
88900010808R SWITCH DC 1P 1A 105.33
88900010878R SWITCH DC 2P 112.50
88900011048R SWITCH AC 2P 1A 230-415 VAC 237.00
88900011078R SWITCH AC 2P 4A 230-415 VAC 237.00
88900011298R POWER SUPPLY 24VDC 5A 421.33
88900011318R POWER SUPPLY 24VDC 10A SWITCHI 434.70
88900011378R CANTACTOR 3P 440VAC 110KW 1,462.50
88900011388R RELAY THERMAL (132-220A) 1,170.00
88900011428R CONTACTOR 3P 440VAC 1,252.50
88900011438R RELAY THERMAL 440VAC LRD-21 210.00
88900011458R CONTACTOR 3P 440VAC 3KW 1,170.00
88900011468R RELAY THERMAL 440V 187.50
88900011478R AUXILIARY CONTACTS 2NO+2NC 42.00
88900011488R FILTER 420.00
88900011608R FL SWITCH SF 6TX/2FX 3,291.66
88900011818R TRANSFORMER MONOPHASE POS 64 502.50
88900011828R TRANSFORMER MONOPHASE POS 65 420.00
88900011848R HOUR COUNTER IP54 395.00
88900011858R TRANSFORMER MEASURING TAQA 25/ 292.50
88900011868R ANALOG CURRENT INDICATOR IP54 421.33
88900011878R TRANSFORMER MEASURING TABB250/ 337.50
88900011968R BRIDGE LEVER PANEL 3 BOW+3 STE 11,340.00
88900011998R TEST LAMP MODULE 141.75
88900012088R SLAB INTERNAL RX 329 103.50
88900012098R SLAB INTERNAL RX 325 103.50
88900012328R TEMPERATURE CONTROL RELAY 342.33
88900012338R POWER MODULE 52.66
88900012388R FILTER 110-240VAC 420.00
88900012498R MODULE CHECK 230VAC 737.33
88900012528R DIMMER FOR LED DIODE 434.70
88900012578R AUXILIARY CONTACTS 3NC+1NO 30.00
88900012598R SWITCH 440-690 VAC 1,252.50
88900012628R SWITCH 440-690VAC 25A 1,170.00
88900012638R SHAFT EXTENSION DIA 5MM 420.00
88900012688R 3P CONTACTOR 690V AC 110 KW CO 5,266.66
88900012698R THERMAL RELAY 440 VAC (132-220 1,341.00
88900012708R 3P CONTACTOR 690V AC 15 KW COI 289.66
88900012718R THERMAL RELAY 690V AC (9-13A) 171.16
88900012728R 3P CONTACTOR 690 VAC 197.50
88900012738R THERMAL RELAY 690V AC ( 0.8-2A 158.00

 
126



November 2025 Diesel Engine Parts List

88900012748R MEASURING TRANSFORMER 158.00
88900012758R ANALOG CURRENT INDICATOR IP54 421.33
88900012768R VOLTAGE CHECK MODULE 690V AC 5 526.66
88900012798R SWITCH 690VAC 6A C6 526.66
88900013018R CONVERTER SIRAX 1IN/2OUT 1,228.50
88900013028R CONVERTER SIRAX 2IN/2OUT 1,512.00
88900013038R RACK BP 902 SIRAX 652.50
88900013148R BATTERY 40.00
88900013158R GYRO 9,700.00
88900013590R TACHO MOTOR GENERATOR 18G4D-AB 26,100.00
88900013930R INTERFACE CARD EF0331/L 2,388.75
88900014440R STBD WING PROCESSOR PCB 1,250.00
88900014461 CARD TYPE VER 435 8,163.33
88900014461R CARD VER 435 5,696.25
88900014509R DIGITAL IN/OUTPUT LE4-116-DD1 1,874.25
88900015670R WING THRUSTER CONTROL PANEL  ( 11,025.00
88900015680R WING THRUSTER CONTROL PANEL ( 10,440.00
88900015740R SWITCH PCB ZE 401 313.20
88900017000R SYNCHRO MOTOR 18CX4 16,787.50
88900018580R CONVERTER/ISOL (NECESSARY WITH 1,199.84
88900100000R MOTOR OVERLOAD CONTROL MDI 40 2,633.33
88900102040R 3 PHASE MOTOR RELAY GHPFS02 0.00
88900106790R MONITORING RELAY 999.87
88900108030R GEAR MOTOR RH158 339.95
88900111100R INCLINOMETER (NEW TYPE) 12,398.35
8970029 SHIM AMBER 001X5X40 4.70
8970038 "ARTUS" RED .002X5X40 6.00
8970047 SHIMS "ARTUS" GREEN .003X5X40 4.50
8970056 "ARTUS" TAN SHIM .004 X 5 X 40 6.34
9.910423F0 SCREW COD ANSALDO 109.38
9.910605F0 HEATER COD ANSALDO 4,688.22
90-1096 AIRSEP HOUSING 1,554.00
90-1348 CANISTER, AIRSEP 0.00
900-210-125 ORING 4.88
900568-10C REUSABLE FITTING SS 32.00
900568-12C REUSABLE FITTING SS 18.90
900568-16C SS SLEEVE 27.42
900568-20C FERRULE 188.60
900568-5C FERRULE 21.40
900568-6C REUSEABLE FTG 12.08
900568-8C FERRULE 15.20
900599-4S ADAPTOR PLUG SAE37 2.96
9019-08-S16-24 FITTING, 16 S BSP 1/2" SS 25.50
9021-06-04 FITTING 19.92
9038-16-04 METIC ADAPTER PLUG STEEL 1" MA 0.00
9059-04-06 FITTING 30.88
906188 KIT, TURBO REPAIR 173.67
9069-04-14 FITTING 13.33
9069-08-20 FITTING 36.68
906934 SURGE SUPPRESSOR 485.93
907275 SEAL 0.00
907283 GASKET P/N 1.411.039 0.00
908884 PINION, STARTER 2,202.85
909317 KIT, THICKNESS (INJECTOR) 1,420.66
909358F01 SPRING 12.56
909385F01 INTERMEDIATE PIECE 66.67
909447 BEARING, FOR LUBE OIL PRIMING 103.33
909448 BEARING, FOR LUBE OIL PRIMING 75.98
909449 ROTOR, FOR LUBE OIL PRIMING PU 1,934.38
909451 GEAR, DRIVING FOR LUBE OIL PRI 409.73
909452 GEAR, DRIVEN, FOR LUBE OIL PRI 1,828.05
909455 BUSHING 25.00
909456 RING, SEAL, FOR LUBE OIL PRIMI 6.93
909458 PNEUMATIC MOTOR-ASSY 3,540.03
909459 BUSHING FOR LUBE OIL PRIMING P 19.85
909460 ROTOR BLADES FOR LUBE OIL PRIM 29.23
909461 SPRING FOR LUBE OIL PRIMING PU 5.60

 
127



November 2025 Diesel Engine Parts List

909462 STATOR, FOR LUBE OIL PRIMING P 570.64
90ELBB1488D4848 90 DEG ELBOW WITH FITTINGS, DO 2,375.00
910017 GUARD FOR LUBE OIL PRIMING PUM 102.56
910019 WASHER FOR PRE-LUBE PRIMING PU 1.58
910020 SUPPORT FOR PRELUBE-ASSY 1,060.80
910021 MUFFLER FOR LUBE OIL PRIMING P 46.77
910022 STATOR FOR LUBE OIL PRIMING PU 2,530.71
910023 BOLT M10 X 40 DIN 912 SS FOR L 2.10
910024 WASHER M10 DIN 127B SS FOR LUB 0.15
910025 COVER, FRONT FOR LUBE OIL PRIM 1,458.60
910027 WASHER M6 DIN 127B SS FOR LUBE 0.05
910028 COVER, FRONT FOR LUBE OIL PRIM 187.46
910031 COVER, REAR FOR LUBE OIL PRIMI 477.00
910032 BOLT FOR LUBE OIL PRIMING PUMP 4.87
910034 COVER, REAR FOR LUBE OIL PRIMI 187.46
910037 KEY FOR LUBE OIL PRIMING PUMP 11.33
910038 SPRING GUIDE FOR LUBE OIL PRIM 15.40
910039 PIN, PARALLEL, FOR LUBE OIL PR 13.91
910040 COUPLING, FLEXIBLE, FOR LUBE O 143.20
910041 HALF-JOINT, FOR LUBE OIL PRIMI 80.34
910042 10.53
910043 PRE-LUBE PUMP-ASSY 1,608.20
910045 WASHER, FOR LUBE OIL PRIMING P 0.90
910046 COVER, PUMP, FOR LUBE OIL PRIM 480.00
910049 KEY, FOR LUBE OIL PRIMING PUMP 12.67
910050 NUT, FOR LUBE OIL PRIMING PUMP 60.17
910051 WASHER, FOR LUBE OIL PRIMING P 3.53
910176 0.00
910207F01 SPACER 62.62
910209F01 NUT 20.00
910375 ADJUSTING SHIM BOX 307.09
910390 SPRING 3.19
910391 ASSISTRETAINING 3.50
910392 GASKET 2.50
910393 SHUTTLE 18.03
910394 STRAINER, STAND TUBE 33.99
910395 SCREW, SOCKET HEAD 11.64
910396 WASHER 1.85
910397 SCREW, SOCKET HEAD 11.64
910398 WASHER 0.93
910399 RING 23.83
910400 RING, SEALER 4.64
910401 BLADE 16.17
910402 PIN 2.99
910403 SPRING 10.82
910404 CONNECTOR, THIMBLE 2.50
910405 NUT, M10 BRASS 2.50
910407 NUT, M8 BRASS 3.40
910408 LOCKWASHER, A10.5 STAINLESS 2.50
910409 WASHER, A8.4 BRASS 2.50
910410 SCREW, M4X16 STAINLESS 2.50
910411 SCREW, 8X20 STAINLESS 2.50
910412 SCREW, M10X30 STAINLESS 2.50
910413 WASHER, A13 PLAIN, STAINLESS 2.50
910414 GASKET 2.50
910415 JUMPER 50.10
910416 SCREW, M16X40 STAINLESS STEEL 3.00
910417 GASKET 57.27
910418 GASKET 37.10
910419 SCREW, M12X35 STAINLESS 2.50
910420 SCREW, M16X100 STAINLESS 6.56
910421 NUT, M16 STAINLESS 3.85
910422 WASHER, A17 STAINLESS 1.30
910423 SCREW, M16 SPECIAL STAINLESS 55.53
910427 0.00
910428 GASKET 31.50
910429 0.00

 
128



November 2025 Diesel Engine Parts List

910430 0.00
910431 0.00
910432 0.00
910442 0.00
910443 0.00
910444 WASHER, TAB, 3043-7 2.50
910445 0.00
910446 0.00
910447 0.00
910448 0.00
910449 0.00
910450 0.00
910451 PLUG, HEX 1/4 INCH BSP 42.02
910452 0.00
910453 0.00
910454 0.00
910455 0.00
910456 0.00
910457 BEARING, HOUSING 1,514.31
910458 SEAL, HOUSING 298.08
910459 0.00
910460 0.00
910461 0.00
910462 0.00
910463 0.00
910464 0.00
910465 0.00
910466 0.00
910467 0.00
910468 0.00
910469 0.00
910472 EXTRACTOR, RINGNUT, BEARING CO 1,871.76
910473 0.00
910474 0.00
910475 0.00
910476 0.00
910477 0.00
910483 0.00
910484 0.00
910492 0.00
910493 0.00
910494 0.00
910495 0.00
910496 0.00
910497 0.00
910498 PIN, COTTER 3.40
910500 LOCKWASHER 3.40
910789 FUEL PUMP 0.00
910822 SILENCER FOR PRELUBE PUMP 358.33
910931 TURBO CHARGER REPAIR KIT 348.50
910932 TURBOCHARGER REPAIR KIT 243.00
910933 TURBO INTAKE WHEEL 267.50
91100000178R CABLE 3 X 1 25.50
911010 RELAY, 24VDC 3L+1R, 3TH2031-0B 191.94
911011 CONTACT 79.39
911012 TIMER E21F06 K16.6 499.94
911016 ABB RR 131 TURBO KIT 7,227.05
911082 GASKET 0303835 17.06
911108 GASKET 0304125 9.94
911195 RELE-RELAY 175.82
911206 SEALS KIT 125.61
911207 PAPER INSERT 66.08
911231 DC CONFIGURABLE CONVERTER MCR- 651.10
911232 CURRENT CONTROL RELAY 536.49
911271 ANODES 0.00
911272 GASKET 0.00
911280 BOWL GASKET 2000/10 11.30

 
129



November 2025 Diesel Engine Parts List

911284 24Vdc 120°C WATER TEMPERATURE 367.90
911285 24Vdc 10BAR OIL PRESSURE GAUGE 292.32
911291 TIMER, 24VDC MULTIFUNCTION-LCS 48.00
911360 24VDC 2 CONTACTS 6A RELAY 45.42
911362 24Vdc 3NO+2NC AUXILIARY RELAY- 332.48
911366 24 VDC 1 CONTACT 6A RELAY 32.73
911377 2 STABLE POS. SELECTOR SWITCH 95.98
911384 KEY SELECTOR SWITCH 2 STABLE P 80.42
911400 DIFFERENTIAL SWITCH 25A ID=0.3 409.91
911401 SEAL RINGS 4.79
911404 FLAT SEAL RING 3.48
911406 Delivery Valve 1,709.33
911417 GASKET Inj. Pump Side Cover 75.25
911418 GASKET 0.00
911494 BLEED SCREW 30408 4.82
911507 GEAR, SPUR (LEFT AND RIGHT) 275.44
911508 DRIVING SHAFT B40/24 118.25
911509 DRIVING SHAFT B40/21 146.94
911513 SLEEVE, BEARING 839.89
911514 SLEEVE, BEARING 791.89
911526 LEAKAGE INDICATOR SYSTEM 12,210.00
911634 SAFETY VALVE 1,933.00
911667 LID GASKET 2000/10 12.81
911669 BOTTOM RUBBER 60 SH 569.93
911672 GALI AIR STARTER PINION 929.88
911675 UPPER RUBBER 50SH 442.37
911770 SPRING 64.78
911776 FUSE HOLDER 0.00
911800 ZINC ANODE (FUEL) 71.57
911801 KIT TURBO 0.00
911803 FUEL COOLER KIT 186.82
911824 TURBO K44 REPAIR KIT 0.00
911829 KKK THERMALSHIELD 0.00
911830 K44 TURBO MAINTNANCE KIT 0.00
911847 MAJOR MAINTENANCE KIT FOR STAR 0.00
911862 KIT GRANDE MANUTEZ PER MOTORIN 0.00
911970 GASKET KIT 3,095.25
911973 PLUG 25.30
911978 O-RING 41.89
911980 CARTRIDGE FILTER 2000/18 135.63
911983 Thermo Switch 2,057.06
911987 L1306 1.P OVERHAUL KIT 0.00
912009 RELIEF VALVE 1417410090 2,499.67
912058 24V ELECTROVALVE 1,568.50
912103 PLUG 10.00
912107 KIT- MODIFICATION LUBE OIL CIR 2,336.97
912108 VALVE DISC 164 X 106 0.00
912121 VALVE, V2 309.52
912122 CENTRIFIGUL OIL FILTER 3,149.00
912131 PATCH-CORD CN1-022 2,784.17
912171 CONTROL RELAY 459.06
912227 AUXILLARY RELAY 67.61
912256 FUSE STI 1P 10,3X38/15636 62.40
912257 FUSE STI 1P 22X58 / 1411063/ 1 167.26
912258 AUT. BREAKER C60H 2P 2A CURVE 547.91
912259 AUTOMATIC BREAKER C60H 2P 4A C 404.84
912260 AUT. BREAKER C60H 2P 6A (24917 513.54
912261 C60H 3P 10A CIRCUIT BREAKER 776.93
912262 IEC MAN STARTER 4.0-6.3A 3P MA 525.99
912263 FUSE STI 2P 14x51 229.08
912266 DOUBLE DIODE ANTIPARALLEL (STT 525.33
912270 3 POS KEY SWITCH XB4BG41 226.43
912296 PAPER FILTER ELEMENT 167.37
912297 GASKET KIT FOR CENTRIFUGAL FIL 1,654.73
912316 ORING KIT (INCLUDES 6408-10 SO 902.28
912320 RETAINER DISC 60-3430212 961.53
912321 RETAINER DISC 60-3420212 961.53

 
130



November 2025 Diesel Engine Parts List

912322 LAMP, VOLTAGE PRESENCE (KA0001 901.93
912324 BEARING HOLDER 60-3910212 988.65
912330 HEATER  23V103029003000 1,625.53
912331 THERMOSWITCH 1,064.21
912332 ELECTRIC PUMP 4,041.00
912333 GASKET 1-1/2 06BEL03505A 752.96
912334 BUSHING 1" G 06BEL03505B 555.41
912335 GASKET, COPPER 06IFM035011 18.00
912336 TEMP SWITCH 579.92
912337 CLAMP, RUBBER 21.89
912338 MANOMETER 0-10 BAR 372.62
912339 GASKET 5125058 133.98
912340 ORING 0302703 8.07
912341 ORING 0301202 2.94
912342 PLUG 5127086 120.18
912343 GASKET 301125 4.79
912344 FILTER 772002401 97.93
912345 GASKET 0301702 2.97
912346 PIN--25-0091901 3.60
912347 OIL RETAINER DISC 60-0040212 1,119.04
912348 FUSE STI 3P 10,3x38 166.34
912350 GASKET 0300615 3.24
912351 GASKET 0300625 3.24
912353 INTERRUTTORE 175.17
912354 RELAY, UNDERVOLTAGE 220V 60Hz 3,969.48
912355 RELEY 135.77
912356 RELEY 149.35
912357 RELEY 186.72
912358 TIMER 284.83
912361 RELAY 41.90
912365 PULSANTE ROSSO 46.46
912366 RELAY4SPDT 24VDC 129.99
912367 CONTATTORE 134.71
912369 PULSANTE VERDE 69.55
912370 PULSANTE GIALLO 98.12
912377 TURBOCHARGER REBUILD KIT, LCS 1,203.21
912386 AIR STARTER VALVE 5202175 378.50
912389 ORING 0.00
912391 ORING 0.00
912392 ORING 0.00
912411 ELASTIC ELEM. VULASTIK-L 40D8 0.00
912412 ELASTIC ELEM. VULASTIK-L 40D8 0.00
912416 HORN SIGNAL 276.47
912428 ENGINE SAFETY SWITCH 1.6 / 2.5 284.88
912443 16 CHANNEL THERMOCOUPLES ANALO 14,363.21
91251A550 SKT, HD CAP SCREW, 1/4"-20 X 2 3.36
912560 TACHOMETER 1800 RPM 1,381.68
912571 MAIN AUTOMATIC CIRCUIT BREAKER 486.89
912572 6 / 10 A CIRCUIT BREAKER 348.39
912573 24 VDC 25 A CONTACTORS 292.97
912574 6 VAC-1.2 W INCANDESCENT BULB 11.48
912575 AUXILIARY RELAY 24 VDC 10 A 65.49
912577 TFT 640X480 OPERATOR PANEL- LC 18,270.57
912578 PROFIBUS DP/DP COUPLER 3,588.31
912579 PROFIBUS-DP MASTER BOARD 11,338.69
912580 CPU TSX PREMIUM 12,946.06
912582 OVERVOLTAGE ARRESTER 912.16
912583 DIODE MODULE 1600 V 80 A 352.35
912584 CIRCUIT BREAKER 1P 16A 110.85
912585 CIRCUIT BREAKER 3P 6A 435.49
912586 PT100 SENSOR FOR BEARING 883.66
912601 METERING UNIT 87.64
912603 METERING UNIT BOSCH # F00B C80 6,091.02
912604 O-RING 100 X 3 Bosch # 2 410 2 3.45
912629 SHAFT FOR SEA WATER PUMP 2,644.38
912698 PULSE COUNTER B58FA4 813.80
912975 LID GASKET 2000/18 81.99

 
131



November 2025 Diesel Engine Parts List

912978 KIT OF O-RINGS 0.00
912980 KIT FOR OIL PUMP PIN REPLACING 317.17
913019 TFT 640X480 OPERATOR PANEL (EX 12,659.00
913034 LID GASKET 10L 50.08
913045 SPACER-60-6810212 170.96
913046 SHAFT- S/W PUMP 60-6110212 1,504.94
913048 WASHER21X36X3 5.21
913052 SPACER-60-6800212 234.07
913105 HEATER 6KW-440V 2,367.00
913109 SEAL 317.81
913110 ELASTIC ELEMENT 2K5714A001-C 14,780.00
913111 MEMBRANE ASSEMBLY 2K57620029-C 8,694.50
913130 VALVE, PNEUMATIC MOTOR 0.00
913138 SAFETY RELIEF VALVE 527540 863.50
913159 AUTOMATIC BREAKER IC60H 2P C 4 694.23
913160 AUTOMATIC BREAKER IC60H 2P C 6 694.24
913161 AUTOMATIC BREAKER IC60H 3P C 1 1,144.77
913213 ORING 0.00
913230 VOLTAGE CONTROL 4,399.41
913253 GASKET KIT FOR S/W PUMP 473.74
913254 SEA WATER PUMP IMPELLER KIT 3,089.38
913255 BEARING KIT S/W PUMP 877.30
913259 GASKET KIT, PUMP 520.34
913260 IMPELLER KIT PUMP 3,128.00
913262 BEARING KIT PUMP 1,657.00
913264 SHAFT KIT, PUMP 1,852.00
913265 DISK 0.00
913266 SCREW 0.00
913277 TIMER SIEMENS 532.53
913350 CABINET, LOP 5,399.28
913351 BREAK SWITCH 419.94
913352 INSERT FEMALE 72 PIN WITH HOUS 439.94
913353 PIN FOR INSERT 72 WITH HOUSING 3.59
913354 INSERT FEMALE 40 PIN WITH HOUS 419.94
913355 PIN FOR INSERT 40 WITH HOUSING 3.59
913388 ROTATING RECTIFIER 3,499.53
913429 DC CONVERTER 24V DC 8A 1,085.07
913431 64 PIN INSERT WITH FLYING HOUS 108.50
913432 HOUSING 559.23
913459 ROTATING DIODE (INVERSE) 323.95
913460 ROTATING DIODE (DIRECT) 323.95
913480 MODULAR TIMER 16 A 173.19
913484 BEARING NOISE TESTER FOR BEARI 9,869.99
913485 HEAD SET FOR BEARING CHECKER 1,987.18
913486 PROTECTION  COVER FOR BEARING 391.00
913487 SHOCK PULSE TRANSDUCER FOR BEA 5,160.27
913524 PULSE COUNTER 896.87
913540 ORING for 00H86800KT Pump Casi 10.58
913557 ELASTIC COUPLING ELEMENT (STEP 7,256.00
913558 ELASTIC COUPLING ELEMENT(NO ST 7,219.00
913612 AUXILIARY CONTACTOR 6A 1NA+1NC 69.69
913613 SWITCH 2P OFF-ON 399.59
913616 SWITCH MAGNETERMIC 2P C4 Icn 6 196.68
913617 SWITCH MAGNETERMIC 2P C10 Icn 147.92
913620 SWITCH MAGNETERMIC 3P C2 LkA I 299.96
913623 SWITCH 4P OFF-MAN-AUT-TEST 925.28
913625 TIMER RELAY (OLD E21F33) 513.16
913629 FREQUENCY CONVERT MCR-F-UI-DC 238.87
913634 CRONOGIROMETRO 0#2500rpm (4#20 919.87
913637 BLACH PUSH BUTTON METAL 1L+1R 61.59
913642 TIMER-ANALMULTISCA30H PAU-LAV- 489.93
913644 PANNELLO ALLARMI 6,760.00
913651 AUTOMATIC SWITCH 3X20A 418.81
913652 INTERRUTTORE MAGNE. 3P C16 239.41
913653 SWITCH 3P 471.06
913654 TRANSFORMER 690/380v 7.5 kVA 3,625.60
913655 INTERRUTTORE MT 3P C10 Icu 15k 243.96

 
132



November 2025 Diesel Engine Parts List

913656 SWITCH 0,2.2-3A,VT 196.86
913657 AUXILIARY CONTACTOR 1L+1R VT 45.71
913659 SWITCH 3P MAN 504.08
913712 SELECTOR, SCHEME C 123.89
913713 SELECTOR WITH KEY (SCHEME D) 281.80
913714 SELECTOR W/ KEY (SCHEME F) 567.00
913721 FUSE 167.26
913799 COUPLING ELASTIC 11,056.00
913811 RETRO FIT KIT, FUEL FILTER REL 1,276.00
913981 KIT, SOSTITUZIONE MICROSWITCH 0.00
9140000630OR Thermoelement for Thrust Beari 375.00
914015 GAUGE HOLDER FOR PREHEATING 1,354.34
914090 TURBINE ALIGNMENT KIT 19,090.00
914136 PROTECTION GRID 0.00
914287 CHECK VALVE  J/W 108.47
914293 LONG BLOCK MODIFICATION KIT 1,277.60
914314 CHECK VALVE 248.40
914463 THERMOSTATIC ELEMENT 37-47 C 1,286.05
914464 THERMOSTATIC ELEMENT 40-50 c 1,286.05
9200-08-15 ADAPTER, 15MM TUBE TO 8 41.70
9202-15 CUTTING RING 15MM 4.53
920ME DRIVER 1/2" SOCKET FOR HEXAGON 28.08
922 DIGITAL MICROMETERS WOOD CASE 66.07
92715 MANOMETER 0-10 BAR (SUPERCEDED 0.00
9303NN2B COVER 169.87
9306NN5N-C COVER FOR OB PUMP 131.60
931 CASE FOR MICROMETER 165.83
93100000158R SEAL 672.00
93100000220R SEAL RING 2,003.21
9322400160169 MTU MOTOR CAPACITOR 80.85
932968-100 CONNECTOR, FLOAT SWITCHES 4.51
93300000028R SEAL RING 106.08
93300000038R V-RING 36.75
93300000048R TIGHTENING RING 202.02
93300000058R LIP SEAL 202.02
93300000078R SEAL RING 191.67
93300000118R V-RING 36.00
93300000128R SEAL BONDED 1" 26.32
93300000188R SEAL RING 337.50
93300000778R LIP SEAL 183.75
93300001058R LIP SEAL 294.00
93300001320R U-AUTOMATIC GASKET 198.00
93300001640R GASKET 216.67
93300002160R SEAL RING 4,132.50
93300003228R PACKING SEAL 1,344.00
93300003470R SEAL 2,296.88
93300003778R SEAL U-RING 1,328.40
93300003788R O-RING SEAL 19.80
936003F91 ID36SS12V GASKET KIT 1,640.21
936007F91 ID36SS12V SEAL RING KIT 2,514.99
936009 FRESH WATER PUMP KIT 80.12
936014 CYLINDER HEAD GASKET AND O-RIN 423.60
936024 RAW WP OVERHAUL KIT 0.00
936040 KIT, THICKNESS (TURBO) (ID36) 30.13
936581237U01 WASHER, COPPER 12 N64- 4.17
936582872U01 WASHER, COPPER 28 N64- 4.45
936583804U01 PACKING RING 42 N64-12 2.40
937000000658R GASKET 68.38
937000000668R GASKET 87.03
93700000428R GASKET 31 X 21 15.60
93700000438R GASKET 6.94
93700002310R GASKET 26.54
937593380U01 GASKET 35 N64-50 3.54
937695206U01 ROTARY SHAFT SEAL 30.47
937703240U01 ORING 22.08
937703720U01 SEAL, 17X28X7 N64-69 NITRILE 26.42
937703726U01 SEAL, OIL MIM 17X30X7 NITRILE 26.42

 
133



November 2025 Diesel Engine Parts List

937705203U01 SEAL RING 31X52X7 NITRILE 8.50
937706522U01 SEAL, OIL MIM 50X65X8 NITRILE 10.53
937706524U01 SEAL, OIL (NITRILE) 50.60
937747606U01 RING, SEAL  45X65X8 VITON DIN 44.08
937748162U01 RING, SL M115X140X12 DIN 3760A 71.68
937775238U01 SEAL, RING OIL 30 X 50 X 7 DIN 48.44
937795238U01 SEAL PLAIN 48.44
9382284483U01 O-RING 71.44 X 3.53 70 DURO SI 3.85
938240943U01 O-RING 109 1.30
938241226U01 O-RING, 5-615 VITON(Superseded 0.00
938241430U01 O RING 2-113 1.65
938241829U01 O-RING, OR-123*VITON 2.00
938243057U01 O-RING 3118 * 2-123 1.67
938244373U01 O RING (2-141) 1.95
938244440U01 O RING (2-146)VITON (Superceed 0.00
938245416U01 O-RING OR8775 196.22X6.99 V75 4.96
938256454U01 RING, SEAL 49.21 x 66.68 - h. 5.56
938260467U01 O-RING 2018 * 2-008 Superceede 0.00
938261278U01 O-RING  2-014 NITRILE 0.25
938262579U01 ORING 5.00
938262759U01 ORING 5.00
938262903U01 O-RING 2112 * 2-024 0.48
938264870U01 O-RING 0.00
938266918U01 O.RING 2-036 NITRILE 0.48
938270949U01 O-RING, N497 0035-9103 4.17
938271226U01 O-RING, OR-115     5-615 n497- 2.60
938271267U01 ORING 2-112 NITRILE 0.30
938271349U01 O-RING 117 4.17
938271430U01 .O-Ring 3056 2-113 Viton 4.17
938271758U01 O RING 2-115 N497-70 2.30
938271829U01 O-RING 123       5-256,N0497-7 0.87
938271922U01 O RING 2-116 N497-70 0.39
938272074U01 O-RING 2-117 N497-70 (SUPERCEE 0.00
938272238U01 ORING 2-118 N497-70 Superceede 0.00
938272281U01 O-RING 4.17
938272913U01 O-RING 2-122 N497-70 0.49
938273057U01 O-RING 3118 * 2-123 0.40
938273252U01 O.RING 2-125 NITRILE 1.75
938273355U01 O.RING 3137 Superceeded by D31 0.00
938273446U01 O-RING 0.69
938273543U01 O.RING 2-128,NITRILE 1.52
938273639U01 O.RING 3156     2-129,N497-70 1.20
938273834U01 O-RING 0.87
938273931U01 O.RING 2-132, N674-70 1.36
938274021U01 O.RING  2-133  N497-70 2.54
938274294U01 O.RING 3200, SIZE 2-136, COMPO 4.48
938274322U01 O.RING  2-134 SUPERCEEDED BY D 0.00
938274332U01 O.RING 2-138 superceeded by D3 0.00
938274401U01 O-RING 3243 * 2-143 2.73
938274426U01 O.RING 3256 superceeded by D31 0.00
938274440U01 O RING 2-146, N0497-70 1.03
938274453U01 O-RING (2-147) 1.35
938274467U01 O-RING 4.17
938274493U01 O RING 2-150 N497-70 1.14
938274523U01 O-RING       2-151,N497-70 1.52
938274964U01 O RING 2-159 N497-70 1.23
938275182U01 O-RING    2-164,N497-70 31.89
938275339U01 O-RING 2-168 (N0497-70) 7.29
938275508U01 O-RING 6.78
938281042U01 O.RING 4400 Superceeded by D31 0.00
938282402U01 O-RING, OR-4093*2-213 NITRILE 4.17
938282882U01 O-RING 4.17
938283156U01 O-RING 0.43
938283252U01 O-RING 1.00
938283446U01 O.RING 4143, SIZE 2-221, COMPO 1.25
938283755U01 USE- D3114425A 0.96
938283758U01 USE PN D3114401A 0.00

 
134



November 2025 Diesel Engine Parts List

938283852U01 O.RING 0168-7139, N497-70 (SUP 0.00
938283931U01 O RING 1.20
938284045U01 O-RING 46.04X3.53 2.74
938284240U01 O.RING 153  5-701 N497-70 1.48
938284320U01 O-RING 13.38
938284335U01 O.RING 2-227  N497-70 1.04
938284348U01 O.RING 0218-7139, N497-70 (SUP 12.43
938284362U01 O-RING 2-228 (N497-70) 1.55
938284376U01 O.RING 5-702,N497-70 9.65
938284390U01 O-RING 4237 * 2-229 4.17
938284450U01 O-RING 0.00
938284455U01 O.RING 68.26 X 3.53 NITRILE 7.83
938284483U01 O-RING, 174(SUPERCEEDED BY D31 4.34
938284493U01 O-RING 2-233 0.72
938284496U01 O-RING, OR 176 4.17
938284521U01 O.RING 4300  2-234,N497-70(sup 0.00
938284631U01 O.RING 2-238 NITRILE 0.84
938284663U01 O.RING 2-239 NITRILE 2.40
938284800U01 O RING 2-243,N497-70 2.02
938284841U01 O RING 2-245, N497-70 2.46
938284864U01 O-RING 2-246 0.00
938284915U01 O.RING 2-248 NITRILE 4475 1.41
938285030U01 O-RING  2-253 N674-70 2.18
938285072U01 O-RING   2-255 n497-70 3.83
938285134U01 O.RING 4600   2-258 N497-70 8.26
938285333U01 OBSOLETE REPLACED BY D3114475A 0.00
938285376U01 O-RING 2-264N497 Superceeded b 0.00
938285508U01 O-RING  2-268  OR4850 2.10
938285563U01 O-RING 5.73
938286577U01 O-RING 50.80 X 3.53 4.17
938286933U01 SEAL 2.70
938287077U01 ORING 3.27
938287122U01 O.RING 5-703, N497-70   (SUPER 2.08
938293337U01 O-RING, 2-324 0.00
938293529U01 O-RING 1.55
938293913U01 O-RING, OR-6175*2-327 NITRILE 0.69
938294384U01 O-RING 2-332 NITRILE 2.73
938294511U01 O-RING, OR-178 * NITRILE  74.6 4.00
938294577U01 O-RING 4.17
938294644U01 O.RING 185, SIZE 89.69 x 5.33, 16.58
938294838U01 O-RING  120.18 x 109.50 x 5.34 1.42
938295721U01 O-RING 2-378 6.07
938333537U01 O.RING 4150, SIZE 2-222 (SUPER 0.00
938333928U01 O-RING 4175 * 2-224 1.28
938334045U01 O-RING 150 VITON (OBSOLETE SEE 0.00
938334320U01 O-RING 156*VITON 7.50
938334362U01 O-RING(SUPERCEEDED BY D3114634 0.00
938334413U01 O-RING 4250 * 2-230 1.85
938334466U01 O RING 2-232 VITON 5.83
938334741U01 O-RING, OR-4387*2-241 VITON 2.27
938345416U01 O.RING 8775, SIZE 2-444, 91.46
938434663U01 O.RING 2-239 (V747-75) VITON 6.18
938774437U01 O-RING 6262 * 2-334 VITON 3.27
938900542U01 O.RING 2-008 VITON 1.72
938914384U01 O RING (2-332 VITON) 7.50
93900000018R PACKING SEAL - BELDAM 475.00
93900000028R PACKING SEAL - BELDAM 510.00
93900000038R PACKING SEAL - BELDAM 545.00
93900000098R DEEP SEAL 6,935.00
93900000118R DEEP SEAL 6,930.00
93900000128R TAIL SHAFT SEAL 5,611.32
93900000398R SEAL MANVILLE 2,886.00
93900000408R SEAL MANVILLE 2,730.00
93900000470R SEAL 131.58
93900000980R ORING SET FOR MANIFOLD W/ 78.95
93900000990R ORING SET FOR MANIFOLD 98.68
93900001000R ORING SET FOR PROPORSIONAL 98.68

 
135



November 2025 Diesel Engine Parts List

93900001010R ORING SET FOR 3WAY PRESSURE 114.00
93900001050R SEAL 296.25
9390000114OR SEAL RING 222.22
93900001210R SEAL-RING 1,599.79
93900001230R SPLIT TILTING SHAFT SEAL 7,717.50
93900001500R LIP SEAL 14517515 POS .11 259.20
93900001860R SEAL RINGS 3,318.00
93900001900R SPECIAL PINION SEAL (NOT SPLIT 2,388.75
9390000870R PACKING SEAL, ( EQUIVALENT TO 4,630.50
941090030U01 DETERGENT, BIODEGRADABLE 15.14
9413361504 NOZZLE PROTECTIVE CAP 1.89
9413361505 PROTECTION CAP, NOZZLE TIP 0.00
9413361506 INLET PROTECTIVE CAP 2.01
942 CASE FOR MICROMETER-BOM ITEM 21.82
942050000U01 PASTE, ANIFRETTING KLUBER A 222.60
95-324 2" ALUZINC RUBBER COVERED CLIP 3.88
95.05SPA SOCKET FOR RELAY 11.18
953 CASE FOR MICROMETER 125MM 67.03
954 CASE FOR MICROMETER 74.77
955462872U01 HOSE CONNECTION 0.00
958130214U01 FLY RUBBER 43.55
958322566U01 RUBBER COUPLING 41.67
958423380U01 HOSE 52.61
958424344U01 HOSE MIL-H-6000 15.50
958424387U01 SLEEVE MIL-H-6000 25.83
958424472U01 SLEEVE 01 70X50 58.33
958464525U01 HOSE CONNECTION 0.00
95956F91 PLUG, SPECIAL 32.10
9600E TOOL SET 162.52
9630235 BRAKE PAD FOR PD143361 150.40
963820007 SURGE SUPPRESSOR 278.22
9680598 O-RING SEALS FOR BRAKE PD14336 5.35
968220-1 TE FEMALE CONN 20 TO 24 AWG 0.00
968221-1 .64 CONTACT 18 AWG 0.21
97309F91 VALVE, NON-RETURN 208.33
97400000260R ZINC ANODE 480 X 150 X 70 457.50
975044604U01 ASBESTOS SHEET 67.00
975095656U01 GASKET FOR FLANGE 79.97
97600000018R LAMINAR SEGMENTS 234.00
97900000098R BALL JOINT 106.94
97900013620R MANOMETER, PRESSURE GAUGE DIA 279.97
9796 HALF COUPLER 25.76
9797-033 GASKET 16.20
9797-038 O-RING 25.50
98019F01 SHAFT, INPUT 8,916.67
98021F01 COLLAR, THRUST 1,739.00
98023F01 HUB, RUNNER 4,125.00
98026F01 GEAR 6,552.50
98027F01 GEAR 10,250.00
98028F01 0.00
98029F01 0.00
98030F01 HOUSING, BEARING 1,059.97
98032F01 CARRIER, BEARING 3,583.33
98033F01 0.00
98034F01 0.00
98036F01 0.00
98037F01 Flange, Elec Motor 194.33
98038F01 0.00
98039F01 Cooler Assy 3,307.93
98040F01 0.00
98041F01 IFVG BEARING COVER 838.37
98042F01 BEARING HOUSING 2,117.50
98045F01 HOSE, OIL PUMPING 0.00
98047F01 SHAFT, CLUTCH 15,405.68
98048F91 0.00
98049F01 0.00
98050F01 0.00

 
136



November 2025 Diesel Engine Parts List

98051F01 0.00
98052F01 0.00
98053F01 0.00
98054F91 DRIVING IMPELLER ASSEMBLY 48,250.00
98055F91 0.00
98056F91 0.00
98057F91 BEARING HOUSING ASSEMBLY 3,583.33
98059F91 0.00
98061F91 COOLER SUPPORT ASSEMBLY 10,153.94
98062F91 Housing Runner Assy 1,531.25
98063F91 RUNNER ASSEMBLY 36,250.00
98064F91 CLUTCH ASSEMBLY 80,000.00
98067P01 BEARING, RADIAL 12,250.00
98070F92 IFVG Model 410F01 655,241.67
98071P01 112.50
98075F01 FLANGE 0.00
98077F01 BEARING, THRUST 421.66
98078F01 BOLT 183.07
98079P01 GEAR 3,090.00
98080F01 0.00
98081P01 SLEEVE, TOOTHED 8,000.00
98082F91 HOLESET COUPLING DCB 824.5/SM6 24,582.00
98083F01 GASKET 10.00
98084F01 SCREW 212.50
98085F01 SCREW 81.60
98086F01 PIN 255.00
98087F01 SPECIAL BUSHING 850.00
98088F01 SPECIAL BUSHING 550.00
98090F91 STOP, OPERATING LEVER 583.33
98091P01 DOWEL 125.00
98092F01 LEVER 623.35
98096F01 PIN 212.50
98097F01 0.00
98098P01 RING NUT 183.33
98099P01 CLUTCH HUB 1,133.33
98100F01 RING NUT 501.90
98101F01 SOCKET JOINT 1,500.00
98102F01 COLLAR 420.00
98105F01 Cover 320.83
98106F01 GASKET 16.84
98107F01 COLLAR 5,250.00
98108F01 FLANGE 2,437.50
98110F01 FLANGE 2,450.00
98111F01 Cover 867.65
98114F92 SCOOP TUBE ASSEMBLY 13,599.88
98117F01 BUSHING 1,150.00
98118F91 OIL PUMP HOUSING ASSEMBLY 7,426.67
98119F91 OIL PUMP COVER ASSEMBLY 3,502.00
98120F91 Electric Motor 1,491.27
981214-11 OIL COOLER GASKET 414.72
981214-8 OIL COOLER GASKET 414.72
98121F01 RING NUT 59.33
98123F01 GLACIER 16 DU-16 BUSHING 3.02
98125F01 BUSHING 643.40
98126F01 BUSHING 359.95
98128F91 VALVE, CHECK 1,870.00
98129F01 O-RING 29.83
98131F01 ADAPTER, COOLER 980.00
98133F01 SAFETY VALVE INSERT 35.80
98136F01 COVER 384.19
98137F01 FLANGE 344.74
98138F01 METAL RING 66.30
98139F91 FLANGE ASSEMBLY, HOLSET 3,833.33
98140F01 COVER 262.70
98144F01 GASKET 26.08
98145F01 GASKET 25.00
98147F01 ADAPTOR RING 11,419.00

 
137



November 2025 Diesel Engine Parts List

98148P01 RING NUT 446.13
98149F01 RING NUT 233.90
98151P01 CLUTCH OPER, SHAFT 1,106.66
98152410 GUAGE, LIQUID FILLED PRESSURE 0.00
98152F91 MOTOR, ELECTRIC PUMP 8,330.00
98153F01 HOUSING GASKET 86.94
98154P01 KEY 83.23
98155F01 TOOTHED RING(DRIVING RING) 682.04
98156F91 CLUTCH THROWOUT FORK 858.09
98157P91 CLUTCH (TWIN DISC-F314) 5,254.00
98159F01 Flange 4,760.00
98166F91 DRIVE CLUTCH AIR CYLINDER 1,802.50
98167F01 BUSHING 916.67
98168F01 GLACIER MB 2015DU BUSHING 2.45
98169F01 INSERT, HOLSET-SM60 341.67
98171F01 RING 255.00
98191F01 ANODE HOUSING 3,555.00
98192F91 SUPPORT, DUMP VALVE 1,484.02
98193F01 BEARING, TRUNION 102.00
98194F91 AIR CYLINDER 2,660.00
98195F91 VALVE, DUMP 7,364.25
98216F91 OIL DELIVERY TUBE TO NO 5 INT 258.33
98225F91 OIL DELIVERY TUBE 0.00
98227F91 TUBE, DUMP VALVE DISCHARGE 1,484.02
98235F01 HEADER, OIL 819.26
98237F91 OIL DIPSTICK ASSEMBLY 467.50
98244F01 Input Shaft Sleeve 2,740.00
98248F01 BEARING  IFVG58 2,083.33
98249F91 OPERATING LEVER, GET HOME 850.00
98263F01 PLUG 25.50
98264F91 PLUG, MAGNETIC 75.00
98265F01 GASKET 5.08
98266F01 GASKET 14.78
98267F01 BUSHING, GLACIER 2020 DU 14.01
98268F01 GASKET 4.67
98269F01 0.00
98279F91 SPRAYER, OIL 275.00
98280F91 TUBE, LUBE OIL COOLER 275.00
98281P01 ORIFICES PLUG 112.50
98282P01 SPRING 100.24
98286F01 KEY, 1/4" X 1" 39.40
98291F01 BUSHING, LEVER, GLACIER 9.58
98298F01 PLUG 212.50
98300F01 GASKET 9.12
98301F91 COUPLING, QUICK 238.06
98303F91 ACTUATOR, JORDAN 16,027.28
98304F91 SERVO AMPLIFIER 1-4-20-0 11,986.80
98304F91R REFURB. SERVO AMPLIFIER 1-4-20 790.00
98306F01 BUSHING 30.83
98316F91 TUBE, OIL FROM FILTER 269.88
98320 TOOL SET 2,251.55
98335P01 GEAR, PINION 18,000.00
98336F01 Crown Gear, Right 24,000.00
98337F01 Crown Gear, Left 24,000.00
98339F01 SHAFT, OUTPUT 22,920.00
98344F01 RADIAL BEARING, NO. 5 & 6 0.00
98344P02 BEARING,RADIAL 7,441.67
98346F01 GASKET, COVER 32.60
98348P01 BEARING, RADIAL 8,000.00
98350F01 SHAFT, PINION 8,641.66
98351P01 BUSHING 4,625.00
98352F01 RADIAL BEARING, NUMBER 2 0.00
98352P02 BEARING, DOUBLE RADIAL 9,367.00
98353P01 BEARING BUSHING 1,375.00
98354F01 RADIAL BEARING, NUMBER 4 0.00
98354P02 BEARING, RADIAL 9,367.00
98358F01 PIN 114.53

 
138



November 2025 Diesel Engine Parts List

98359F01 PIN, AISI 316 SS 0.00
98361F91 ACTUATOR JORDAN 6,315.00
98362F01 HUB FOR FLANGE 13,357.52
98365F01 SCREW, SELF LOCKING 162.50
98366F01 LOCKING PLATE 271.17
98371F01 NUT 26.72
98372F01 WASHER 2.85
98373F01 LUBE NIPPLE (TWIN DISC 268) 6.06
98374F91 HOSE (TWIN DISC A1663A) 45.45
98386F01 GASKET 25.04
98388F01 PLUG 98.60
98389F01 SCREW-LCS 6.77
98390F01 COVER 479.40
98397F91 CRANK CONNECTION 119.33
98398F01 HANDWHEEL 0.00
98399F91 ACTUATOR ASSEMBLY 10,583.33
98400000018R SWINGING ROLLER RADIAL BEARING 1,470.00
98400000028R ROLLER RADIAL BEARING 438.04
98400000078R SWINGING ROLLER BEARING 681.72
98400000088R SWINGING ROLLER BEARING 1,435.20
98400000098R RADIAL BEARING 1,903.20
98400000128R ROLLER BEARING 3,570.00
98400000188R ROLLER BEARING 14,820.00
98400000228R BEARING 68,730.00
98400000238R BEARING 39,105.00
98400F01 BUSHING 37.42
98401F01 BUSHING 222.63
98403F01 SHIM 6.70
98404F01 STUD 50.00
98405F01 STUD 91.81
98600000028R ROLLER BEARING 28,350.00
98600000038R ROLLER BEARING 900.00
98600000048R ROLLER BEARING 360.00
98600000058R ROLLER BEARING 1,323.00
98600000078R ROLLER BEARING 24,024.00
98600000108R TAPER ROLLER BEARING 1,096.67
98600000118R BEARING 3,150.00
98600000318R ROLLER BEARING 5,071.50
98600000510R TAPERED ROLLER BEARING 31,980.00
98900000028R SEAL RING 184.89
98900000038R RING NUT 175.00
98900000048R SAFETY WASHER 31.50
98900000058R RING NUT 12.87
98900000068R SAFETY WASHER 3.68
98900000078R LOCK NUT 507.50
98900000088R SAFETY WASHER 113.75
98900000118R RING NUT 171.00
98900000128R SAFETY WASHER 59.28
98900000138R RING BLOCK 73.50
98900000148R SAFETY WASHER 18.38
98900000158R SAFETY WASHER 22.75
98900000168R RING NUT 105.00
98900000178R RING NUT 91.50
98900000188R SAFETY WASHER 37.50
98900000458R RING NUT 132.00
98900000768R SAFETY WASHER 24.50
98900000868R TRACTION BUSH 23,700.00
98900001100R Bearing, Ball Roller 7.05
98900001140R LOCK NUT 752.30
9905-146 GOVERNOR 3,166.70
990G1124528O COMPLETE RIG IN / OUT CYLINDER 80,925.00
990G1141074O FIN LOCK ASSEMBLY 24,570.00
990G11441704 BALL VALVE 293.28
990G11441707 BALL VALVE 268.32
990G11441710 PUMP 3,088.80
990G11441712 COUPLING 319.80
990G11441713 ELECTRIC MOTOR 7,254.00

 
139



November 2025 Diesel Engine Parts List

990G11441715 FILTER CARTRIDGE 366.60
990G11441717 ELECTRO SAFETY VALVE 1,357.20
990G11441726 PRESSURE GAUGE 273.00
990G11441727 PRESSURE GAUGE 241.08
990G11441731 ELECTRIC VALVE 904.80
990G11441732 ELECTRIC VALVE 1,029.60
990G11441734 BALL VALVE 265.20
990G11441735 CHECK VALVE 655.20
990G11441737 BALL VALVE 280.80
990G11441738 CHECK VALVE 257.40
990G1163264O REVOLVING DISTRIBUTOR 16,502.44
990G11814180 LCS 0.00
990G1181418O CYLINDER 22,500.00
990G11817580 LCS 0.00
990G1181758O CYLINDER (COMPLETE) - LCS 23,130.00
990G1182558O GREASE LUBRICATING CIRCUIT 3,270.00
990R1031768O PIN 180.00
990R1044928O THREADED PLUG 468.00
990R1051908O OIL DISTRIBUTOR 2,052.63
990R1051928O SPLIT PROTECTION IN 2/2 10,854.00
990R1103748O OIL DISTRIBUTOR 2,052.63
990R1126868O SEAL HOLDING SCREWS 79.01
990R113256X8O COASTGUARD SEAL 36,750.00
990R1132688O LOCK 101.50
990R1138168O SPLIT PROTECTION IN 2/2 4,244.44
990R1138228O FORK 506.39
990R1138568O ANGLE TRANSMTR & MICROSW. 4,470.00
990R1141888O FLAP 171,990.00
990R115092X0 DC AMP. TRASDUC. 4-20 MA 1,665.00
990R11609880 OIL SCRAPER INCLUDED IN THE MA 0.00
990R11610080 OIL SEAL 10,545.60
990R1161008O OIL SEAL, FULL 6,667.55
990R1163548O OIL DISTRIBUTOR PIPE 771.00
990R1163928O PITCH FEED BACK LEVERS 2,833.31
990R1164768O FORK 246.60
990R11656080 OIL SCRAPER ND 125 10,545.60
990R1167208O COAST GUARD DEEP SEAL 65,175.00
990R1170008O OIL SCRAPER INCLUDED IN THE MA 0.00
990R1184208O FIN ANGLE LIMITER (RIGHT) 2,565.23
990R1184308O LIMITER SUPPORT FIN ANGLE 1,470.81
990R1184338O LIMITER PROTECTION FIN 694.79
990R1184348O FIN ANGLE LIMITER (LEFT) 3,148.72
990R1187888O PROPELLER BLADE 41,996.25
990R1188228O BLADE LIFTING TOOL 265.53
990R1188344O HOSE 3,060.00
990R1188364O HOSE 1,702.50
990R1188384O HOSE 288.00
990R1188424O HOSE 132.00
990R1188444O HOSE 132.00
990R1188464O HOSE 145.50
990R1190824O HOSE 48.61
990R1193328O HOSE 208.80
990R1193348O HOSE 243.60
990R1194548O HOSE 174.00
990R1194568O HOSE 174.00
990R123452SNO SET CAISSON 229,535.00
990R123552 RIDE CONTROL SYSTEM ASSEMBLY 1,940,000.00
990R1235908O HOSE 540.00
990R1236128O ZINC ANODES ARRANGEMENT 3,631.94
990R1236488O HOSE D.40 1,173.60
990R1236508O HOSE D.40 999.00
990R1236528O HOSE D.40 549.00
990R1265405O KIT, VALVES AND PIPING FIN STA 7,042.55
990R71429X80 OIL SCRAPER ND 140 MANUFACTURE 0.00
990R88226X8O LOCKING PLATE 55.50
990R89420X80 OIL SEALING ND 150  MANUFACTUR 0.00
990R94362X8O STOP (LOCK) 177.75

 
140



November 2025 Diesel Engine Parts List

991R11609010 RING 0.00
991R63250X8O STOP 49.00
991R88468X80 OIL SCRAPER INCLUDED IN THE MA 0.00
992R1065808O FIN LOCK 19,906.67
992R1072108O SERVO-PILOT OIL DISTRIBUTOR 9,375.00
99351 SPEEDI SLEEVE 140.36
994R96996010 RING 0.00
99533 SPEEDI SLEEVE 365.71
995R73902010 RING 0.00
995R88728X8OF CONNECTION R88728 904.80
995R93218010 RING 0.00
9960AD GRAFFOIL GASKET (6600 X 5610 X 4.57
996R1138568O ANGLE TRANSMITTER & MICROSWITC 8,400.00
996R76322010 RING 0.00
998R1138588O ANGLE TRANSMITTER & MICROSWITC 12,600.00
999727-629 RETAINING CLAMP 1 SET ITEM 71 222.75
999G1141074O SEAL KIT FOR FIN LOCK 1,650.00
999R1163968O CONTROL PANEL (BRIDGE 3,592.00
99A01102238O WHITE METAL RINGS 840.00
99A01179908O CROSSHEAD BUSH 2,362.50
99A01179918O PIN 170.63
99A01180068O FORK LEVER BLOCK 0.00
99A01180088O OIL DISTRIBUTOR CYLINDER 967.44
99A01180208O ADJUSTING SHIM 1,470.00
99A01180308O FORK LEVER BUSH 312.38
99A01180328O PIN 183.75
99A01180338O SWIVEL PIN 183.75
99A01183118O FORK LEVER BUSH 0.00
99A01185098O PLUG 149.76
99A01185988O FLANGE 1,801.20
99A01188088O FORK LEVER BLOCK 0.00
99A01188138O OIL DISTRIBUTOR CYLINDER 1,207.79
99A01188148O FLANGE 532.50
99A01188168O CROSSHEAD BUSH 2,537.50
99A01188178O BLADE CARRIER 2,925.00
99A01188218O BLADE BOLT 1,248.00
99A01188228O MAIN SHAFT HUB DOWEL 96.00
99A01188428O RING WITH W./M. 897.00
99A01188438O WHITE METAL RINGS 1,560.00
99A01188448O BLADE DOWEL 702.00
99A01188488O PLUG 0.00
99A01199278O PINDOA 0119927 299.96
99A01199298O MAIN SHAFT DOA 0119929 26,996.42
99A01199318O TIE ROD DOA 0119931 239.96
99A01199378O PLUG 191.33
99A01199668O PIN DOA 0119966 239.96
99A01202448O BUSH 0.00
99A046687X8O BLADE 42,930.00
99A46212XX8O CROSSHEAD PISTON 5,995.00
99A46215XX8O BLADE 38,516.40
99AOBD2AXXIX MOTOR OVERLOAD 1,228.38
99DR3399435J SAFETY WASHER 19.50
99EF97041X8O ELECTR. CARD DISPLAY & BUTTON 3,194.88
99EF97050X8O ELEC. CARD POWER & CONTROL 1,917.44
99EF97060X8O ELECTR. CARD LEVER SCALE PCB 276.48
99EF97090X8O ELECTRONIC CARD DISPLAY & BUTT 1,917.44
99EF97100X8O PORT WING DISPLAY PCB 3,194.88
99G11325603O BALL VALVE 148.20
99G11325605O THERMOSTAT 2,012.40
99G11325606O SUCTION FILTER CARTRIDGE 296.40
99G11325607O ELECTRIC MOTOR 9,048.00
99G11325608O PUMP 5,928.00
99G11325611O VARIABLE DELIVERY PUMP 138,840.00
99G11325612O ELASTIC COUPLING 2,589.60
99G11325614O OIL FILTER CARTRIDGE 210.60
99G11325615O OIL FILTER CARTRIDGE 241.08
99G11325616O OIL FILTER CARTRIDGE 2,964.00

 
141



November 2025 Diesel Engine Parts List

99G11325618O PRESSURE SWITCH 1,483.56
99G11325619O PRESSURE SWITCH 2,215.20
99G11325621O NON RETURN VALVE 436.80
99G11325622O NON RETURN VALVE 436.80
99G11325623O ELECTRO-CONTROLLED VALVE 5,486.52
99G11325624O SEQUENCE VALVE 1,014.00
99G11325625O PRESSURE GAUGE CUTOFF 210.60
99G11325626O PRESSURE GAUGE 842.40
99G11325628O SAFETY VALVE 811.20
99G11325629O ELECTRO CONTROLLED DISTRIBUTOR 3,354.00
99G11325630O PRESSURE GAUGE 234.00
99G11325631O MANUAL DISTRIBUTOR 2,862.60
99G11325632O SAFETY VALVE 3,276.00
99G11325633O NON RETURN VALVE 4,914.00
99G11325635O NON RETURN VALVE 291.72
99G11325639O MAX PRESSURE VALVE 3,588.00
99G11325640O LEVEL INDICATOR 452.40
99G113256919O PRESSURE SWITCH 0.00
99G11325803O BALL VALVE 296.40
99G11325806O SUCTION FILTER CARTRIDGE 592.80
99G11325807O ELECTRIC MOTOR 9,048.00
99G11325808O PUMP 5,928.00
99G11325811O VARIALE DELIVERY PUMP 138,840.00
99G11325812O ELASTIC COUPLING 2,589.60
99G11325814O OIL FILTER CARTRIDGE 210.60
99G11325815O OIL FILTER CARTRIDGE 241.80
99G11325816O OIL FILTER CARTRIDGE 2,964.00
99G11325818O PRESSURE SWITCH 1,483.56
99G11325819O PRESSURE SWITCH 2,215.20
99G11325821O NON RETURN VALVE 436.80
99G11325822O NON RETURN VALVE 436.80
99G11325823O ELECTRO-CONTROLLED VALVE 5,486.52
99G11325824O SEQUENCE VALVE 1,014.00
99G11325825O PRESSURE GAUGE CUTOFF 210.60
99G11325826O PRESSURE GAUGE 842.40
99G11325828O SAFETY VALVE 811.20
99G11325829O ELECTRO CONTROLLED DISTRIBUTOR 3,354.00
99G11325830O PRESSURE GAUGE 234.00
99G11325831O MANUAL DISTRIBUTOR 2,862.60
99G11325832O SAFETY VALVE 3,276.00
99G11325833O NON RETURN VALVE 4,914.00
99G11325835O NON RETURN VALVE 291.72
99G11325839O MAX PRESSURE VALVE 3,588.00
99G11325840O LEVEL INDICATOR 452.40
99G11382416O PRESSURE SWITCH 750.00
99G11382430O SEQUENCE VALVE 1,458.00
99G11412111O BALL BEARING 1,782.00
99G11412112O BALL BEARING 1,944.00
99G11412117O O-RING SEAL 105.03
99G11412118O SEAL 153.90
99G11412119O SEAL 194.40
99G11412120O SEAL 210.60
99G11441715O FILTER 25UM 404.25
99G11576027O THERMORESISTANCE SENSOR TE 6-2 1,430.00
99G11576076O THERMORESIST ROC 5.5 770.64
99LD1398X18O SOLENOID FOR RIGGING VALVE 165.00
99LD1424508O MEMORY CARD PMCIA 1,164.00
99LD1424608O UNIT DISPLAY XBT F011 3,975.00
99LD1443018O FUSE D 10A 30.00
99LD1443028O FUSE 5 X 25 6.3A 22.50
99LD1443038O ELECTRONIC CARD ZE 4,890.00
99LD1443048O FUSE 5 X 25 4A 19.50
99LD1443058O ELECTRONIC CARD ZMA 4,425.00
99LD1443068O TRANSFORMER 862.50
99LD1511018J ELECTR. CARD-THRUST CONTROL LE 1,725.00
99LD1511021J WING PANEL-BRIDGE 7,194.00
99LD1524001J CARD TYPE VER 435 5,696.25

 
142



November 2025 Diesel Engine Parts List

99LD1534001J CARD ANALOG PROCCESSOR 1,591.74
99LD1534001O CARD PROPORTIOANL AMPLI- 2,601.51
99LD1534002J CARD TYPE VER435 2,169.19
99LD1534003J SWITCH SELECTOR SET 840.47
99LD1534004J RELAY SET 1,785.23
99LD1534005J LAMP SET 167.79
99LD1534006J FILTER PROPORTIANAL 356.74
99LD1544001J ANALOG PROCESSOR CARD 1,591.74
99LD1544001O PROPORTIONAL AMPLIFIER 2,601.51
99LD1544002J CARD TYPE VER 435 0.00
99LD1544003J SET OF SELECTOR SWITCHES 0.00
99LD1544004J SET OF RELAIS 0.00
99LD1544005J SET OF LAMPS 0.00
99LD1544006J PROPORTIONAL FILTER 356.74
99LD1566002J CARD TYPE VER 435 1,007.00
99LD1566004J SET OF RELAYS 3,226.88
99LD1566108O ER5 CONTROL CARD 4,344.60
99LD1567006J PROPORTIONAL FILTER 10 MICRON 339.30
99LD6019888O VOLTAGE GALV. ISOLAT. 1,017.05
99OR113256X8O COAST GUARD TYPE DEEP 21,371.80
99OR1144188O FIN ANGLE TRANSMITTER 7,522.57
99OR1162988O FIN ANGLE LIMITER 3,020.00
99PN1802859O LOW SPEED ALARM RELAY 1,183.20
99R010002280 SPRING 722.62
99R010002380 SPRING 0.00
99R01005068O SPRING HOLDER 111.86
99R01005098O FIN HOOK 16,590.00
99R01009018O ADJUSTING SHIM 12.86
99R01028828O HALF RING 175.00
99R01029038O SPACER 507.50
99R01029048O BUSH 735.00
99R01052248O DOWEL 57.61
99R01052978O ADJUSTMENT SHIM 12.25
99R01053338O HALF RING 367.50
99R01053368O SMALL PLATE 253.75
99R01053378O RING SPACER 402.50
99R01053388O BUSH 367.50
99R01053398O PIN (SMALL) 1,032.50
99R01053408O BUSH 402.60
99R01053418O BUSH 358.80
99R01053428O BIG PIN 4,602.00
99R01053458O RING 330.75
99R01053478O PIN 116.62
99R01053488O SPACER 275.63
99R01053498O PIN 42.02
99R01053598O KEY 0.00
99R01055248O DOWEL 0.00
99R01056308O TIE ROD 7,110.00
99R01056338O RING 0.00
99R01056358O GUIDE RING 0.00
99R01056528O TIE ROD 210.00
99R01058138O BUSH 210.00
99R010583680 TRACTION SPRING 0.00
99R010731580 SPRING 0.00
99R010731780 SPRING 0.00
99R01080008O BUSH 106.50
99R01101298O BUSH 245.00
99R01103768O FORKEE LEVER R0110376 3,999.47
99R011093780 SPIDER 0.00
99R011093880 PILOT PISTON 0.00
99R011094580 SPRING 0.00
99R011094780 BUSH 0.00
99R011096180 BUSH 0.00
99R011096280 SPRING 0.00
99R011096380 SPRING 0.00
99R011097880 BUSH 0.00
99R01112688O PIN (LARGE) 4,312.50

 
143



November 2025 Diesel Engine Parts List

99R01115368O FORK LEVER BUSH 0.00
99R01116588O SPECIAL GASKET 420.00
99R01121728O BUSH 612.50
99R01121738O RING 148.75
99R01121748O BUSH 612.50
99R01138588O-1 GASKET 0.00
99R01138588O-2 PIN 0.00
99R01139168O MAIN SHAFT FOR STERN 33,180.00
99R01139498O BUSH 2,362.50
99R01139558O FLANGE 9,800.00
99R01139568O FLANGE 3,255.00
99R01139588O PIN 459.38
99R01139598O GASKET, SPECIAL 367.50
99R01139608O ADJUSTING SHIM 490.00
99R01139798O BLADE 34,115.25
99R01148738O PIN (LARGE) 8,575.00
99R01148758O BUSH 826.88
99R01148768O BUSH 532.88
99R01148778O BUSH 647.50
99R01148788O SHAFT 4,961.25
99R01148798O SHAFT 5,053.13
99R01148808O SHAFT 6,615.00
99R011501180 O-RING 0.00
99R01150118O ORING 51.28
99R011503280 BUSH 0.00
99R011581380 SPRING 0.00
99R01158138O BUSH 199.68
99R01164458O ROD 6,212.50
99R01167138O PINION 99,225.00
99R01167168O GEAR + PINION 0.00
99R01170928O GASKET 0.00
99R011762980 SPRING 0.00
99R011783080 SPRING 0.00
99R01182098O GEAR + PINION SET INCL. TAPER 55,116.36
99R01183018O MAIN SHAFT FOR BOW THRUSTER 14,389.98
99R01183028O FLANGE 6,212.50
99R01183038O FLANGE 2,362.50
99R01183048O GASKET 472.50
99R01183058O GASKET 472.50
99R01183098O BUSH 3,062.50
99R01183118O FORK LEVER 0.00
99R01183418O ADJUSTING SHIM 507.50
99R01183428O PIN 123.24
99R01196188O LOCK 210.66
99R01196428O TONGUE 487.20
99R01199478P ADJUSTING SHIM 12.86
99R01199608P ADJUSTING SHIM 12.86
99R01199698O ADJUSTING SHIM 12.25
99R01199708O PACKING GLAND (SPLIT) 0.00
99R01199718O ADJUSTING SECTOR 33.08
99R01199728O SCREW 918.75
99R01199768O FORK 0.00
99R01199778O ROD 0.00
99R01199798O CYLINDRICAL DOWEL 165.38
99R01199808O CYLINDRICAL DOWEL 635.07
99R01199818O PIN 643.13
99R01199828O PIN 1,435.00
99R01199838O CYLINDRICAL PIN 845.25
99R01202508O BUSH 15,225.00
99R01204828O TAPER PINION 0.00
99R01205258O GASKET 28.50
99R01205268O SPACER 101.50
99R01205308O BUSH 0.00
99R01205328O SPECIAL SCREW 0.00
99R01205338O BUSH 0.00
99R01205358O DOWEL 101.50
99R01206158O SEAL RING 1,452.98

 
144



November 2025 Diesel Engine Parts List

99R01206168O OIL COLLECTOR RING 2,155.92
99R01206178O SPACER RING 1,494.48
99R01206208O TONGUE 1,264.00
99R01206248O BLADE BOLT 0.00
99R01206258O BLADE DOWEL 0.00
99R01206268O PAWL 568.37
99R01206298O HUBSIDE COVER 4,542.50
99R01206318O PACKING 472.50
99R01206338O INNER SEAL RING 987.76
99R01206358O CROSSHEAD BUSH 0.00
99R01206368O COVER 3,697.20
99R01206378O SPECIAL SCREW 842.67
99R01206448O ADJUSTING SHIM 1,560.00
99R01206658O Spacer Ring 1,744.31
99R01206708O GASKET 0.00
99R01206718O GASKET 0.00
99R01206868O PACKING 184.42
99R01206878O PIN 616.50
99R01206888O PIN 681.00
99R01206898O BRACKET 102.34
99R01206908O PLATE 83.14
99R01206918O WASHER 162.00
99R01208258O DOWEL 0.00
99R01210228O TERMINAL 222.78
99R01213288O BLADE BOLT 315.00
99R01213428O SPECIAL SCREW 218.40
99R01215658O RING 2,863.50
99R01215668O RING  DWG R0121566 197.37
99R01215808O BLADE DOWEL 0.00
99R01218318O-1 GASKET 0.00
99R01218318O-2 GEAR 0.00
99R01219468O BUSH 780.00
99R01221278O BUSH 181.40
99R01221558O ADJUSTING SHIM 702.00
99R01222728O PINION 0.00
99R012230088O TONGUE 0.00
99R01223098O TONGUE 0.00
99R01223668O GASKET 234.00
99R01223678O SPACER 936.00
99R012241298O LEVER 688.84
99R01224418O PIN 0.00
99R01224448O GASKET 0.00
99R01225198O BUSH 39,500.00
99R01225208O KEY 78.60
99R01225318O FORK 0.00
99R01225328O FORK 0.00
99R01225338O ROD 0.00
99R01225348O ROD 0.00
99R01227588O BUSH 647.50
99R01227598O BUSH 15,225.00
99R01227608O PINION SHAFT + GEAR WHEEL 57,236.22
99R01227638O BLADE CARRIER 3,877.77
99R01228538O GASKET 227.50
99R01228548O GASKET 227.50
99R01228858O SHOULDER RING 1,659.00
99R01228878O LABEL 178.37
99R01229308O SHOULDER RING 198.00
99R01230028O TIE ROD 93.54
99R01230038O ROD 395.00
99R01230048O BUSH 324.00
99R01230058O SHACKLE 340.15
99R01230078O PITCH TRANSMISSION SHAFT 200.00
99R01230148O GASKET 252.00
99R012302480 STERN 0.00
99R01230268O ADJUSTING SHIM 701.51
99R012305480 GASKET 0.00
99R01230548O GASKET 365.04

 
145



November 2025 Diesel Engine Parts List

99R01230558O GASKET 365.04
99R01231328O BUSH 12,837.50
99R01233038O RING NUT 1,382.50
99R01233288O FIN 0.00
99R01233348O PLATE SUPPORT 10.85
99R01234580 LCS 0.00
99R01235248O SPRING 202.56
99R01235258O PIN 352.21
99R01235288O SCREW SPECIAL 83.14
99R01235298O CYLINDER 483.72
99R01235308O PISTON 139.07
99R01235318O CAM (LEFT) 191.98
99R01235328O DISTRIBUTOR PLATE (LEFT) 681.74
99R01235338O SPRING BOTTOM PLATE 146.63
99R01235348O CAM (RIGHT) 191.98
99R01235358O DISTRIBUTOR PLATE (RIGHT) 681.74
99R01237738O RING 1,725.00
99R01240178O FIN RIGGING LEVER (LEFT) 49,165.50
99R01240718O PACKING HOLDER (HALF) 0.00
99R01241008O PLATE SUPPORT 154.19
99R01241278O POINTER 873.72
99R01241288O POINTER 108.77
99R01241298O LEVER 0.00
99R01242438O TANG 605.66
99R01242548O GASKET 144.00
99R01246848O RING NUT 1,185.00
99R01246878O RING NUT 312.00
99R01248878O SAFETY RING NUT 468.00
99R01255208O KEY 0.00
99R01271768O SLIDE 767.90
99R012722780 LCS 0.00
99R01272278O ADJUSTMENT RING 1,199.85
99R01272288O BEARING HUB - STBD 23,593.92
99R01272298O MAIN BUSH STARBOARD 23,039.05
99R01272308O SHOULDER RING-GASKET 2,586.02
99R01272318O SHOULDER RING GASKET 3,173.75
99R01272368O PIN, HUB 149.98
99R01272378O PIN 450.00
99R012723980 LCS 0.00
99R01272398O GASKET 299.96
99R01273168O PLATE FOR DISTRIBUTOR 945.00
99R01273238O CAM 1,010.90
99R012732680 PISTON 384.38
99R01273268O Piston 481.94
99R01273278O CYLINDER 893.35
99R012732980 LCS 0.00
99R01273298O BUSH 225.00
99R012733080 LCS 0.00
99R01273308O BUSH 378.00
99R01273438O BUSH 419.95
99R01273448O BUSH 236.42
99R01273458O BUSH 341.00
99R01273468O BUSH 324.00
99R012734780 LCS 0.00
99R01273478O BUSH 273.60
99R01273488O RING 89.99
99R01273528O PIN 2,774.09
99R01273538O TIE ROD 3,780.00
99R01273548O HALF RING 2,921.00
99R01273558O HALF RING 1,271.84
99R01273698O HALF RING 2,399.69
99R01273718O BLOCK -LCS 738.00
99R01273728O RING 114.56
99R01273738O HALF RING 89.99
99R01273748O PIN 109.99
99R01273758O LOCK FOR SCREW 43.20
99R01273768O LOCK FOR SCREW 39.60

 
146



November 2025 Diesel Engine Parts List

99R0127378O PIN, SPECIAL 739.91
99R01273858O PIN, STRAIGHT, HEADLESS 89.99
99R01273868O KEY 459.94
99R01273898O HALF RING 1,687.72
99R01273908O HALF RING 899.88
99R01273978O PIN 2,774.10
99R01273988O RING 60.00
99R01273998O RETAINING PLATE 59.40
99R01274018O ADJUSTING SHIM - LCS 135.00
99R01274138O PANEL MONITOR ECR 921.66
99R01274148O MAIN BUSH PORT 28,211.09
99R01274158O BEARING HUB-PORT 23,593.92
99R01274318O PLATE 228.44
99R01274328O PLATE 316.30
99R01274748O GASKET 159.98
99R01308028O PLATE 0.00
99R0139608O ADJUSTING SHIM 6.25
99R01502978O O RING SEAL 0.00
99R087042X80 SPACER 0.00
99R087042X8O SPACER, REG VALVE POS 15 638.82
99R087829X80 BUSH 0.00
99R088388X8O BUSH 315.00
99R088389X82 BUSH 505.06
99R088389X8O PIN 543.91
99R088390X8O BUSH 699.66
99R088391X8O PIN 444.45
99R088395X8O PIN 444.50
99R088428X80 PISTON RING 1,958.07
99R088434X8O RING 90.85
99R097359X8O NUT, SPECIAL 145.57
99R097360X8O BUSH 120.00
99R097371X8O CABLE UNION 138.25
99R099630X80 PISTON RING 279.72
99R099633X8O SPRING FOR PITCH TRANSMITTER 213.89
99R099857X8O PIN 612.50
99R099858X8O BUSH 245.00
99R099859X8O BUSH 367.50
99R099879X8O ADJUSTING SHIMS 18.75
99R1271628O SLIDING - RCS PROG 549.00
99R12716380 LCS 0.00
99R1271638O SLIDING-LCS 450.00
99R19413XX8O BUSH 0.00
99R20279XX8O BUSH 20,625.00
99R20281XXBO CROSSHEAD 0.00
99R20293XX8O BUSH 13,455.00
99R20297XX8O BUSH 902.74
99R20299XX8O BUSH 4,553.02
99R20300XX8O BUSH 1,088.37
99R20901XX8O THRUST SIDE BUSH 8,700.00
99R20902XX8O END BUSH 6,960.00
99R20912XX80 CYLINDRICAL SUPPORT 0.00
99R20913XX8O SEAL HOLDING RING 0.00
99R20919XX8O LOWER SUPPORT RING 99,225.00
99R20927XX8O BUSH 0.00
99R20928XX8O THRUST BUSH 25,694.00
99R20929XX8O LOWER HALF-BUSH 0.00
99R20930XX8O UPPER HALF-BUSH 0.00
99R20949XX8O BLADE 0.00
99R21006XX8O BUSH 257.25
99R21045XX80 BUSH 0.00
99R21068XX8O BUSH 398.16
99R21073XX8O BLADE 29,655.60
99R21074XX8O BLADE 0.00
99R21080XX8O BUSH 0.00
99R21084XX8O BEARING SUPPORT 12,960.00
99R21112XX8O BUSH 257.25
99R24495XX80 SPRING 0.00

 
147



November 2025 Diesel Engine Parts List

99R87829X8O BUSH 175.00
99R88389X82 BUSH 699.66
99RO12737180 LCS 0.00
99RO12739980 LCS 0.00
99RO99858X8O BUSH 99.00
99TG0101349O STERNTUBE SEAL 6,240.00
99TG0123111O LEVEL SWITCH 1,637.43
99TG0123417O COASTGUARD TAIL SHAFT 18,815.49
99TG0124408O ULTRAFLEX CABLE LG. 3 MT. 166.25
99TG0125473O BALL BEARING 32,912.94
99TG0125477O TRACTION BUSH 21,863.59
99TG0125478O CONNECTOR DOBIKON - LCS 824.40
99TG0128796O NEW TITANIUM HEAT EXCHANGER-RC 18,780.12
99TG0157028O MECHANICAL DISTRIBUTOR 2,625.00
99TG0824899O PISTON RING 588.02
99TG0824988O PISTON RING 612.50
99TG0827038O PISTON RING 892.50
99TG1013488O STERNTUBE SEAL 6,930.00
99TG1013498O STERNTUBE SEAL 6,720.00
99TG10915004 LEVEL INDICATOR WITH THERMOMET 608.40
99TG10915005 GEAR PUMP 5,382.00
99TG10915007 ELASTIC COUPLING 1,326.00
99TG10915008 ELECTRIC MOTOR 5,928.00
99TG10915009 SUCTION FILTER CARTRIDGE 296.40
99TG10915010 LEVEL SWITCH 702.00
99TG10915012 NON RETURN VALVE 374.40
99TG10915013 PRESSURE SWITCH 663.00
99TG10915014 PRESSURE RELIEF VALVE 608.40
99TG10915015 PRESSURE GAUGE 265.20
99TG10915016 PRESSURE GAUGE SHUT-OFF 132.60
99TG10915017 SOLENOID VALVE 2,106.00
99TG10915018 UNDIRECTIONAL VALVE 1,326.00
99TG10915019 BALL VALVE 120.12
99TG12257702 VISUAL LEVEL INDICATOR 137.28
99TG12257704 ELECTRIC LEVEL INDICATOR 702.00
99TG12257705 THERMOSTAT 889.20
99TG12257706 SUCTION FILTER CARTRIDGE 73.32
99TG12257707 ELECTRIC MOTOR 3,556.80
99TG12257708 COUPLING 1,326.00
99TG12257709 GEAR PUMP 4,056.00
99TG12257710 CHECK VALVE 226.20
99TG12257711 PRESSURE RELIEF VALVE 436.80
99TG12257712 BALL VALVE 106.08
99TG12257713 PRESSURE GAUGE 96.72
99TG12257714 BALL VALVE 138.84
99TG12257715 PRESSURE SWITCH 741.00
99TG12257716 SOLENOID VALVE 873.60
99TG12257717 FLOW CONTROL VALVE 140.40
99TG12257719 OIL FILTER CARTRIDGE 195.00
99TG12257720 BALL VALVE 405.60
99TG12257721 CHECK VALVE 241.80
99TG12257722 SOLENOID VALVE 2,620.80
99TG1229751O ELECTRONIC CARD ER1 3,226.00
99TG123135CO SEAL 992.25
99TG123166CO PACKING SEAL 1,543.50
99TG123167CO PACKING SEAL 1,433.25
99TG1233138O RIG-IN SEAL 6,510.00
99TG1233158O RIG-IN SEAL 4,830.00
99TG123318O PACKING SEAL COMPOSED BY 1+4+1 0.00
99TG1234178O COASTGUARD SEAL 55,724.63
99TG12356405 THERMOSTAT 1,645.50
99TG12356418 PRESSURE SWITCH 1,426.50
99TG12356419 PRESSURE SWITCH 2,130.00
99TG12356426 PRESSURE GAUGE DIA 63 0-160 BA 360.00
99TG12356430 PRESSURE GAUGE DIA 63 0-100 BA 270.00
99TG12364105 LEVEL INDICATOR 277.50
99TG12364106 THERMOSTAT 459.00

 
148



November 2025 Diesel Engine Parts List

99TG12364107 SUCTION FILTER CARTRIDGE 109.50
99TG12364112 CHECK VALVE 138.00
99TG12364114 DIRECTIONAL VALVE 5,527.50
99TG12364118 PRESSURE GAUGE DIA 60 0-100 BA 210.00
99TG12364120 PRESSURE SWITCH 552.00
99TG12364122 RETURN OIL FILTER CARTRIDGE 183.00
99TG12364129 LEVEL INDICATOR 277.50
99TG12364130 WATER DIRECTIONAL CONTROL VALV 183.00
99TG12398723 HEAT EXCHANGER 975.00
99TG12398729 FLEXIBLE HOSE 628.30
99TG12413505 THERMOSTAT 1,455.00
99TG12413516 PRESSURE SWITCH 1,275.00
99TG12413517 PRESSURE SWITCH 1,275.00
99TG12413521 ELECTRO SAFETY VALVE POS. 21 2,754.00
99TG12413524 PRESSURE GAUGE DIA 100 0-160 B 405.00
99TG12413527 ELECTRIC VALVE VICKERS POS. 27 4,131.00
99TG12413528 PRESSURE GAUGE DIA 100 0-100 B 247.00
99TG12413545 PRESSURE GAUGE DIA 63 0-250 BA 405.00
99TG12413551 LEVEL SWITCH POS.51 251.10
99TG12447205 THERMOSTAT 1,455.00
99TG12447214 PRESSURE GAUGE DIA 63 0-250 BA 405.00
99TG12447216 PRESSURE SWITCH 1,275.00
99TG12447217 PRESSURE SWITCH 1,275.00
99TG12447224 PRESSURE GAUGE DIA 63 0-100 BA 270.00
99TG12447228 PRESSURE GAUGE DIA 63 0-160 BA 360.00
99TG1250095O LOWER VIBRATION DAMPERS-RCS PR 1,746.00
99TG12509210 AUTOMATION RELAY LED MOD. 18.00
99TG12509211 TIMER RELAY 294.00
99TG12509212 AUX. RELAY BASE 22.50
99TG12509213 AUXILIARY TRANSFORMER 690 127.50
99TG12509214 AUXILIARY TRANSFORMER 220 127.50
99TG12509215 RELAY  5534 45.00
99TG12509216 TERMINAL TYPE CBD6 3.00
99TG12509217 AUTOM. CIRC. BREAKER 3P 232.50
99TG12509218 CONTACTOR ABB 165.00
99TG125092X1 CIRCUIT BREAKER 337.50
99TG125092X2 CONTACTOR AUXILIARY 57.00
99TG125092X3 MOTOR PTC PROTECTION 1,275.00
99TG125092X4 THERMAL OVERLOAD RELAY 148.50
99TG125092X5 PUSH BUTTON RED 22.50
99TG125092X6 PUSH BUTTON GREEN 22.50
99TG125092X7 MULTI STEP SWITCHES 120.00
99TG125092X8 AUTOMATION RELAY 4052 27.00
99TG125092X9 AUTOMATION RELAY BASE 22.50
99TG125142XO ANTIVIBRATION DEVICE  - RCS PR 1,575.00
99TG12550800 GAUGE 93.60
99TG12550805 LEVEL INDICATOR 54.60
99TG12550806 ELECTRIC LEVEL INDICATOR 312.00
99TG12550807 MOTOR ELECTRIC 1,872.00
99TG12550809 COUPLING TORSIONALLY FLEXIBLE 187.20
99TG12550810 GEAR PUMP 904.80
99TG12550811 SUCTION FILTER 117.00
99TG12550812 TEMPERATURE SWITCH 390.00
99TG12550813 RETURN LINE FILTER 330.72
99TG12550814 CHECK VALVE 85.80
99TG12550815 RELIEF VALVE 748.80
99TG12550816 FLOW CONTROL VALVE 499.20
99TG12550817 VALVE SOLENOID OPER. DIRECT. 1,232.40
99TG12550818 BLOCK 218.40
99TG12550819 HOSE 343.20
99TG12550820 SWITCH PRESSURE 686.40
99TG12550821 ISOLATOR PRESSURE GAUGE 82.68
99TG12550822 PRESSURE GAUGE 101.40
99TG12550823 HOSE 218.40
99TG12550830 HOSE 312.00
99TG31044040 BALLUFF ANALOG PROCESSOR CARD 0.00
99TG73145X8O ROLLER BEARING 22,834.50

 
149



November 2025 Diesel Engine Parts List

99TG73146X8O ROLLER BEARING 30,082.50
99TGO824988O PISTON RING 0.00
99TR1304404O ANALOG PROCESSOR CARD 1,907.15
99TR30148X8O ROLLER BEARING 25,350.00
99TR30150X8O ROLLER BEARING 13,275.00
99TR30300050 SPHERICAL BEARING 0.00
99TR3030006O UNIBAL SMG 12 FIL. DX 0.00
99TR3030008O BALL JOINT 156.47
99TR30304050 SPHERICAL BEARING 156.00
99TR3030405O BEARING, SPHERICAL 90.37
99TR3030406O UNIBAL SMGL 12 173.33
99TR3030408O BALL JOINT 164.97
99TR30384X8O MICROSWITCH 360.00
99TR30384XXO MICROSWITCH- RCS PROG 599.92
99TR3040X8O SPEED LOG INTERFACE FOR STABIL 2,205.00
99TR3042458O SWIVEL JOINT 234.00
99TR3043001O PACKING SEAL 1,537.50
99TR3043002O PACKING SEAL 1,777.50
99TR3043003O PACKING SEAL 2,055.00
99TR30576X8O DIRECTIONAL VALVE 435.00
99TR30614X8O MINI-MAX LEVEL SWITCHES 1,259.68
99TR30616X8O LEVEL INDICATOR 1,218.37
99TR30832X8O SWITCH TELEMECANIQUE- RCS PROG 176.54
99TR30832XXO SWITCH 184.33
99TR30914X8O PRESSURE BUSH 43,845.00
99TR30914XXO PRESSURE BUSH 43,845.00
99TR30992X8O TILTING SHAFT SEAL 2,940.00
99TR31042X8O LIP SEAL 2,625.00
99TR3104401O TRANSSONAR BALLUFF 2,791.33
99TR3104402O TRANSDUCER 210.66
99TR3104403O CONNECTOR 210.66
99TR3104403O-1 POSITION INDICATOR 0.00
99TR3104403O-2 CONNECTOR 0.00
99TR3104404O CIRCUIT CARD BTA-G11 1,947.75
99TR310442O POSITION INDICATOR 119.40
99TR31048X8O "COAST GUARD" SEAL 65,175.00
99TR31068X10 TILTING SEAL 3,275.13
99TR31068X1O SEAL 2,646.00
99TR31068X20 TILTING SEAL 3,275.13
99TR31068X2O SEAL 2,646.00
99TR31068X8O SEAL RING 2,844.00
99TR31082X8O REVOLVING CONNECTION 915.00
99TR3114216O BONDED SEAL 14.78
99TR3181804O BALLUFF ANALONG PROCESSOR CARD 1,478.61
99TR31828X8O LEVEL INDICATOR 1,488.95
99TR31990X8O SEAL RING WALKERSELE M1/D7 34. 2,377.44
99TR32026X8O SEAL RING 1,237.50
99TR3204217O 2" COUNTER-FLANGE, TYPE 198.00
99TR3206202O PACKING SEAL 2,130.96
99TR3206203O PACKING SEAL 2,324.40
99TR3206204O PACKING SEAL 3,283.80
99TR32156X8O ROTATING O.D. BOX 8,112.00
99TR32248X8O OIL DISTRIBUTOR 6,378.00
99TR32416020 PACKING SEAL 1,593.15
99TR32416030 PACKING SEAL 1,918.94
99TR3241604 PACKING SEAL 2,244.75
99TR3243005O ANALOG PROCESSOR CARD #BTA-G11 1,855.00
99TR3247403O ZINC ANODE F1 35.26
99TR3247407O ZINC ANODE 47.02
99TR32962X8O MICROSWITCH 544.87
99TR32990X8O LEVEL SWITCH, MIN-MAX 1,840.54
99TR32990X9O LEVEL SWITCH MIN-MAX 1,026.25
99TR33004X8O MECHANICAL DRIVING VALVE-RCS P 1,716.17
99TR33004XXO VALVE 720.00
99TR33022X8O MICROSWITCH 180.00
99TR33022XXO MICROSWITCH 120.00
99TR33090X8O SWITCH MIN-MAX LEVEL 3,060.00

 
150



November 2025 Diesel Engine Parts List

99TR3315001O FIN ANGLE TRANSDUCER 1,387.50
99TR33150040 ELECTRONIC CARD BTA-G11-0250 2,192.40
99TR3347605O FIN POSITION FEEDBACK CARD 1,582.50
99TR33974XXO ELECTRONIC VALVE CONTROL CARD 5,994.86
99TR34320XXO BUSH- RCS PROG 12,599.60
99TR3432201O TRANSSONAR BALLUFF 1,645.65
99TR34322020 LCS 0.00
99TR3432202O CONNECTING LINK, RIGID 309.96
99TR3432203O MAGNETIC TRANSDUCER 141.25
99TR3432204O CONNECTOR 354.60
99TR3432205O CONTROL BOARD BTA-G11-0350 2,491.98
99TR3434201O ZINC ANODE FX 399.66
99TR3434202O ZINC ANODE FX 4 164.56
99TR34454XXO PANEL CONTROL 12,113.33
99TR34480XX0 CENTERING VALVE DIS TR 34480 839.89
99TRR34454XX0 PANEL CONTROL 5,355.00
99UA41172X8O CONICAL ROLLER BEARING 36,382.50
99UA41182X8O CONICAL ROLLER BEARING 60,637.50
9G11325805O THERMOSTAT 2,012.40
A-20GV2-B SWITCH, SNAP ACTION 12.07
A-3-10MM ADAPTER 52.65
A17075-12 BEARING 22.70
A17075-4 BEARING, BALL 25.70
A204104Z PISTON ASSEMBLY 1,592.83
A209617 BELT SET (2) .88 X 65.5 79.26
A2622A EXTERNAL SNAPRING 5.59
A2702BE SPRING 2.37
A2C3832990001 0-4000 RPM TACOMETER WITH HOUR 207.34
A2C3833190001 GAUGE 0-80 PSI 208.87
A2C3833300001 150 PSI FLUID PRESSURE GAUGE 105.96
A2C3833350001 0-250 TEMP GAUGE 140.85
A2C3833470001 30 PSI (2 BAR) BOOST PRESSURE 97.29
A2C3833490001 PRESSURE (2 BAR) 97.29
A2C383350001 400 PSI TRANSMISSION PRESSURE 97.29
A2C53186027 52MM BEZELS BLACK 0.58
A2C53191382 30 PSI (2 BAR) BOOST PRESSURE 51.04
A2C53191722 250 DEG F FLUID TEMPERATURE GA 51.04
A2C53191728 30 PSI (2 BAR) BOOST PRESSURE 35.50
A2C53191733 80 PSI FLUID PRESSURE GAUGE 49.09
A2C53191736 150 PSI OIL PRESSURE GAUGE 61.37
A2C53191737 400 PSI TRANSMISSION PRESSURE 37.04
A2C53192913 85MM BEZELS BLACK 0.87
A2C53194789-S TACHOMETER 0-3000 RPM 185.46
A2C53194863 0-4000 RPM TACHOMETER WITH HOU 359.35
A2C53412998-S 80 PSI FLUID PRESSURE GAUGE 74.22
A2C53413141-S 150 PSI FLUID  PRESSURE GAUGE 51.54
A2C53413157-S 150 PSI PRESSURE GAUGE 51.54
A2C53413386-S 0-250 TEMP GAUGE 94.94
A2C53417177-S DESC 30 PSI (2 BAR) BOOST PRES 57.74
A2C53417222-S 400 PSI TRANSMISSION PRESSURE 94.94
A2C59510221 RESISTOR FOR 24VDC 28.26
A2C59510443 TACHOMETER 1800 RPM (SUPERCEDE 0.00
A2C59514128 GAGE, OIL PRESSURE 80PSI-5BAR 84.58
A3125 OUTER FAN 0.00
A4241 RING ADJ 69.72
A6044NFSS ENCLOSURE SS 6X4X4" W/ INTERNA 0.00
A6513 PLATE, CENTER 110.38
A6611-14 PRELOAD SPRING FOR REAR 0.00
A6611-30 PRELOAD SPRING FOR FRONT 0.00
AA46033B TAPPET ASM VALVE 173.43
AB019 WASHER, FIBRE 3.77
AB876 VANE, AIR MOTOR 13.88
ABE7 CPA12 THERMOCOUPLES INPUTS TELEFAST 1,368.40
ABE7CPA02 TELEFAST 2 MODULE- COUNTING/AN 0.00
AD5E 04CM2 VALVE SOLENOID 544.01
ADP5-E-04.C.M.1 DIRECTIONAL ELECTRIC VALVE CET 0.00
AEM-008 GASKET, FRONT PLATE (NS) 0.00

 
151



November 2025 Diesel Engine Parts List

AEM100RE034 R729 Module 4,090.00
AEM110RE023 VOLTAGE REGULATOR( SUPERCEDED 0.00
AEM110RE031 VOLTAGE REGULATOR R450F 1,587.62
AF8 CRIMP TOOL MIL-C-22520/1 192.48
AH20050-10-10 SS FITTING 170.00
AH20050-20-20 FITTING 446.67
AJ10Z-2 5/8 JIC CAP SS 20.07
AJ16Z-2 CAP 1-5/16 SS 55.92
AJ8Z-2 08 JIC CAP SS 12.18
AL1-11-2 0.00
AL1-12-1 0.00
AL6H-M24P-W SWITCH, PB, MOMENTARY, DPDT WH 48.20
AL6H-P4P-R PILOT LIGHT, RECT, RED, 24VLED 30.17
ALT491KB001 DOUBLE BEARING KIT 2,722.26
ALT491KB002 SGL BEARING KIT DRIVE END LSA 926.51
ALT491KD002 DOUBLE DIODE BRIDGE 801.45
ALT491KO009 FRONT PANEL KIT 340.64
ALT491KO010 TOP COVER KIT 208.27
ALT491KO014 REAR PANEL KIT 317.70
ALT491KO016 SIDE PANEL KIT, LSA 491 155.34
ALT491KV001 FILTER ELEMENT 3,419.53
ALT491LJ001 ORING 114.77
AM-318 ROTOR BEARING 21.47
AM10 WYE, QUICK DISCONNECT 8.04
AM466 VANE SPRING 3.13
AM467 PIN, AIR MOTOR PUSH 14.17
AM5E ELBOW, 90 DEG UNION 56.47
AM5U UNION, STRAIGHT 22.30
APS0C10 FLARE SAVER 2.82
APS0C12 FLARE SAVER 3.50
APS0C16 FLARE SAVER 4.82
APS0C20 FLARE SAVER 8.38
APS0C24 FLARE SAVER 8.67
APS0C4 FLARE SAVER 1/4" or size 4 2.40
APS0C5 FLARE SAVER 4.13
APS0C6 FLARE SAVER 3.37
APS0C8 FLARE SAVER 2.80
ATS84-202A3MV STARTER, AIR 2,782.24
B 330 SHIM, AIR MOTOR 2.46
B-218 FILTER (OIL) (SUITABLE SUB FOR 70.20
B-8 E6Y5GALLON FDGM BLUE PAINT 29-104-1 44.90
B-8 E6Y5QUART BLUE PAINT B-8E6Y5  QUART 17.93
B000040 PIPE 67.50
B000041 CLAMP 12.00
B000076 REFUSE PIPE, STRAIGHT-RC 131.82
B000077 ELBOW PIPE, REFUSE 68.27
B000078 ELBOW, REFUSE PIPE 59.67
B000089 POP RIVET D 4 MM 0.00
B000090 RIGHT BACKFUEL PIPE 64.20
B000091 LEFT BACKFUEL PIPE 64.20
B000097 PIPE REFLUX 0.00
B000482LB KIT LEVER.REG. WOODWARD 300.00
B000510 STAFFA T.I. LATERALE SX 10.00
B000511 STAFFA TB.I. LATERALE DX 10.00
B000544LH REAR KIT 0.00
B00482LE KIT LEVER REG WOODWARD 0.00
B1535C COTTER PIN 1.05
B1535D COTTER PIN 1.32
B1538B PIN HEADED 2.13
B1540A PIN 4.23
B2-17 0.00
B2341 PIN, ADJUSTING LOCK 23.55
B306 0.00
B40/16 GASKET 2.71
B40/21 CORE, FLEX SHAFT 43.82
B5/57 SPRING 12.52
B55D60T2A200B LANTERN 723.70

 
152



November 2025 Diesel Engine Parts List

BAF2016 CLEANING KIT AIR FILTER BLUE N 67.56
BC6033PQ FUSEBLOCK, THERMOPLASTIC, BRON 29.50
BD325 OIL FILTER 58.25
BE12323-0-3 GASKET 229 X 1752 NBC 79.11
BE12323-3-3 GASKET 229 X 1753 CNAF 165.02
BE5569100501 BEARWARD RADIATOR 1712T3 49,585.00
BF915 FUEL FILTER 21.93
BKSS39-F48-SMCH CARD HOLDER-RC 608.58
BMF50/V PUMP, SCREW- BMF50/V 1,451.80
BN10-10F-J45T HOSE FITTING 45 DEGREE 43.12
BN10-10FJ . 0.00
BN10-10FJ45T 1/2 FEMALE 40.03
BOSCH 051415009 GEAR PUMP 1,323.39
BP10105-4PL-4-4 FUEL REGULATION VALVE      0-1 383.35
BPP-6400-08-060 0.00
BR1225 BATTERY 0.00
BR2330 BATTERY 50.67
BR4237490120 BACK-UP RING 243.36
BR423749012O RING, BACK-UP 174.05
BR4237490130 BACK-UP RING 283.92
BRACKET 1 BRACKET 149.85
BS025-4490XW 1/2"  ERB STEEL AND RUBBER BON 5.93
BS027-4490XW BONDED SEAL 3/4" 5.93
BS030-4490XW 1"  ERB STEEL AND RUBBER BONDE 5.93
BS036-4490XW 2" ERB STEEL AND RUBBER BONDED 5.65
BT/2 FINAL BLOCK 0.83
BTA-G11-0350 FEEDBACK ANALOG PROCESSOR 2,491.98
BV-02BSP BSP BREATHER 1/8 STEEL 34.78
C OF C CERTIFICATE OF CONFORMANCE 0.00
C252C336009EXP0 PJC2523E00609024 CWP CU 09 .X0 33,039.00
C90-550 FPT MARINE DIESEL ENGINE 550 H 56,340.00
C90-620 FPT MARINE DIESEL ENGINE 550 H 56,340.00
CAV 16 L29 ENCLOSURE W/2 PEGS TOP ENTRY 31.30
CAV 24.29 HOUSING TOP ENTRY WITH 2 PEGS 20.17
CAV-06L21 HOOD, RECTANGULAR 29.27
CAV16 G ENCLOSURE 53.40
CAV16 G29 ENCLOSURE WITH TWO LEVERS TOP 91.61
CAV24L29 HOUSING TOP ENTRY WITH 2 PEGS 22.68
CBD. 2/4 800V/24A; 0.5-4MMQ STANDARD TE 0.93
CBD. 4/6 800V/ 32A;0.5-6MMQ STANDARD TE 1.03
CBD. 6/10 800V/41A;0.5-10MMQ STANDARD TE 1.30
CBL-236-2 CABLE, PWR; SINGLE BD COMPUTER 48.20
CC000002 0.00
CC71503F0 0.00
CCEF24 FEMALE INSERT 14.72
CCEM24 MALE INSERT 14.10
CCES EXTRACTION TOOL 120.35
CCFA 1.0 PIN FEMALE 0.90
CCFA 1.5 PIN FEMALE 0.53
CCH-802-FD-1 OIL FILTER CARTRIDGE 280.00
CCMA 1.0 PIN MALE 0.88
CCMA 1.5 PIN MALE 0.48
CCTP-10 10A POSITION TURRET HD 191.75
CCV55081 BYPASS INDICATOR 13.85
CD-7195-035GL SUPERCEEDED BY CD-6190-030GL 83.32
CD2101 INDICATOR 0.00
CD2102 INDICATOR 39.50
CD405 HOSE, 4.5" STRAIGHT HUMP 53.10
CD457 DO NOT USE 0.00
CD500-43 0.00
CD556 CLAMP 6.0" T-BOLT 12.00
CD6165 ELBOW 17.15
CD901 ADAPTER 41.50
CDDF 72 FEMALE INSERT 72P 17.72
CDDM 72 MALE INSERT 72 17.24
CDF 40 FEMALE INSERT 40P 18.51
CDF-07N INSERT, FEMALE, RECTANGULAR 4.17

 
153



November 2025 Diesel Engine Parts List

CDF-40 FEMALE CONNECTOR 22.05
CDFA 1.0 PIN FEMALE 1.83
CDFA1.5 PIN, FEMALE 1.58
CDFA2.5 PIN, 2.5MM FEMALE CRIMP 2.16
CDIFPNLS STANDARD INSTRUMENT PANEL 990.00
CDIFPRT PUSH ROD REPAIR TUBE 90.00
CDM 40 MALE INSERT 40P 17.11
CDM-40 MALE CONNECTOR 20.45
CDM16CS MODULE 89.98
CDM64 MAILE INSERT 17.25
CDMA 1.0 PIN MALE 1.66
CDMA 2.5 2.5 SQMM MALE PIN 1.74
CDMA1.5 1.5 SQMM MALE PIN 1.74
CE-6595-0001EA SPIGOT, 3/4", FOR 7GAL POLY 0.00
CG-1K-PMS 2 Engines - 1K Maintenance 0.00
CG500-30 0.00
CG5V-80W-D-M-UH E/SAFETY VALVE 3,065.34
CH-070-A25-A OIL FILTER CARTRIDGE 190.33
CH-100-A25-A OIL FILTER CARTRIDGE 190.33
CH-150-A10-A OIL FILTER CARTRIDGE 529.93
CH-150-A25-A FILTER CARTRIDGE 1,086.25
CH012 MANUFACTURE SLIDE HAMMER ADAPT 66.67
CHI-24 HOUSING WITH TWO LEVERS 31.02
CHI-24-GAS GASKET 6.18
CHIS-16 BULKHEAD MOUNT 112.33
CHIS-24 BULKHEAD MOUNT 151.92
CHSS-64-FF 4" FLEXIBLE PUMP CONNECTOR 735.56
CI-20 RETURN FILTER CLOGGED SWITCH 69.94
CII111PM10 SURGE PROTECTOR 38.11
CKA-03VS HOOD, RECTANGULAR 8.50
CKR058X103KR CERAMIC CAPACITOR 4.92
CKV2-64 0.00
CMM30124-00 PREHEATER, CMM 480V 60HZ 3P 12 9,271.14
CMMF25M32 FITTING CONDUIT 25  M32X1.5 18.21
CMMF40M50 FITTING CONDUIT 40 - M40X1.5 35.53
CN1 Cable 0.00
CN2 Cable 0.00
CN3 Cable 0.00
CN4 Cable 0.00
CN5 Cable 0.00
CN6 Cable 0.00
CNEM-24T JHSV CPU CONN. MALE 24 PIN 27.01
CO-0006380 SEAL KIT COMPLETE FOR STEERING 3,624.72
COM0-02420 HAL EDG redundant Hydraulic St 135,634.00
COM001 BUSHING, HEAD GASKET (1300) 20.00
COM002 CONNECTOR, WATER STUB 260.00
COM003 HOSE, DUCT-LT-6" 152.50
COM004 ADAPTER, 1308 TURBO TO 766.00
COM005 PIPE, 1312 RISER WATER 1,824.75
CP12KW440V CONTROL PANEL 12kW 440v 2,803.97
CP18KW690V CONTROL PANEL 18KW 690V 2,760.50
CR-112-C25R SUCTION FILTER CARTRIDGE 50.00
CRC 21 ENLARGER 7.48
CRC-29 ADAPTER ENLARGER 12.90
CRE-025-CV-1 FILTER CARTRIDGE 28.06
CS-050-A10-A FILTER CARTRIDGE 183.75
CS-050-P10-A FILTER CARTRIDGE 85.00
CTM-40R MENCOM CONECTOR 0.00
CUNI-SESINO MS HEAT EXCHANGER 6,007.58
CURSOR C16 FPT INDUSTRIAL DIESEL ENGINE 77,207.00
CV54-M6 DRIVE SOCKET 14.23
CX 03 4F FEMALE INSERT 3P 8.22
CX 03 4M MALE INSERT 3P 8.07
CX 04 TF FEMAL FLYN BOX 24.84
CX 04 TM MALE FLYN BOX 25.30
CX-02TF FRAME, MIXO 23.98
CX-03-4M INSERT, MALE, RECTANGULAR 9.43

 
154



November 2025 Diesel Engine Parts List

CXES INSTALLATION TOOL 78.88
CXFA 2.5 FEMALE SOCKET 3.58
CXFA 4.0 FEMALE SOCKET 3.58
CXMA 2.5 MALE PINS 3.27
CXMA 4.0 MALE PIN 3.27
D0024004A SCREW M4X40 AISI 316 Din 931 1.00
D0024023A BOLT, M6X40 UNI 5737-AISI 316 4.17
D0024026A SCREW M6X55 1.22
D0024032A BOLT M8X45 DIN 931 A4-70 1.08
D0024033A BOLT, M8X50 A4-70 DIN 931 2.09
D0024034A SCREW M8X55 UNI EN 24014 1.93
D0024035A SCREW M8 X 60 4.17
D0024036A BOLT M8X65 UNI 5737-AISI316 DI 4.69
D0024037A BOLT M8X70 DIN 931 1.43
D0024038A M8X80 HEX HD BOLTA4-70 2.86
D0024039A BOLT M8X90 UNI 5737-AISI 7.39
D0024044A BOLT M10 X 50 A4-70MATERIAL 5.00
D0024048A BOLT M10X70 UNI 5737-AISI316 2.96
D0024051A BOLT M10X100 UNI 5737 4.21
D0024056A BOLT M12X50 0.00
D0024057A BOLT M12 X 55  A4-70 MTRL 1.67
D0024058A BOLT, M12X60 DIN 931 A4-70 3.08
D0024061A BOLT M12 X 80MM A4-70 2.10
D0024062A BOLT M12 X 90 (A4-70) 28.32
D0024063A M12 X 100 A4-70 HEX HD BOLT 2.90
D0024064A BOLT 5.39
D0024065A BOLT HEX HD M12 X 120 19.58
D0024072A BOLT M14 X 65 PARTIAL THREAD A 3.50
D0024073A BOLT M14 X 70 HHCS Din 931 316 26.69
D0024075A M14 X 90 BOLT A4-70 3.44
D0024076A M14X100 DIN 931 SS 5.19
D0024087A SCREW M16 X 70 A4-70 10.58
D0024120A BOLT M20 X 120MM A4-70 14.67
D0024201A SCREW M4 X 25 UNI 5737 8.8ZN 2.34
D0024202A SCREW M4X30 0.78
D0024214A SCREW M5X40 UNI5737 8.8ZN 0.00
D0024218A SCREW M8x150  Din 931  8.8zn 1.40
D0024219A SCREW M8X16 UNI 5737 1.00
D0024220A SCREW M8x120 uni 5737 2.09
D0024221A BOLT M6 X 30 DIN 931 1.13
D0024222A BOLT M6X35 2.61
D0024223A SCREW M6X40 UNI 5737 8.8 1.74
D0024224A SCREW M8x45 UNI 5737 8.8ZN 0.47
D0024225A SCREW M6X50 UNI5737 8.8 ZN 0.26
D0024229A SCREW M8X110 UNI 5737 8.8 2.43
D0024230A SCREW M8 X 75  UNI5737 3.40
D0024231A SCREW M8X40 UNI 5737 8.8 2.61
D0024232A SCREW M8x45  DIN 931  8.8 3.13
D0024233A SCREW M8X50 UNI 5737 8.8 ZN 0.28
D0024234A SCREW M8X55 UNI 5737 8.8 3.21
D0024235A SCREW M8x60 Din 931  8.8zn 1.73
D0024236A SCREW m8x65 UNI 5737 8.8ZN 0.52
D0024237A SCREW m8x70 Din 931  8.8zn 2.09
D0024238A SCREW M8 x 80 UNI 5737 2.09
D0024239A SCREW M8X140 UNI 5737 2.73
D0024240A SCREW m8x90  Din 931  8.8zn 3.73
D0024241A CAP SCREW, M10X1.5X75MM 2.61
D0024242A SCREW 0.57
D0024243A Screw M10 x 45 UNI 5737 8.8ZN 0.00
D0024244A SCREW M10 X 50 0.65
D0024245A BOLT m10x55 UNI 5737 0.70
D0024246A SCREW M10X60 UNI 5737 8.8 0.67
D0024247A SCREW M10X65 UNI5737 8.8ZN 1.74
D0024249A SCREW 2.38
D0024250A SCREW 0.84
D0024251A BOLT M10X100 UNI 5737 6.26
D0024252A SCREW M10X140 6.96

 
155



November 2025 Diesel Engine Parts List

D0024253A SCREW M10X110 UNI 5737-MCM 1.00
D0024254A Screw M10X160 UNI 5737 4.17
D0024255A BOLT 4.35
D0024256A SCREW m12x50 UNI 5737 8.8ZN 0.82
D0024257A SCREW M12X55 DIN 931 8.8MTL 4.17
D0024260A SCREW M12X70 UNI 5737 2.52
D0024262A SCREW M12X90 UNI 5737 3.11
D0024263A CAPSCREW. M12X1.75X100MM 1.30
D0024267A SCREW m12x150 dIN 931 5.10
D0024268A SCREW M12X170 UNI 5737 0.00
D0024269A SCREW M12X130 UNI 5739 7.72
D0024270A SCREW M12X220 0.00
D0024273A SCREW M14 X 70 2.17
D0024274A SCREW 2.08
D0024276A BOLT MACHINE 8.8 STEEL 3.77
D0024277A SCREW M14X110 UNI 5737 4.53
D0024279A SCREW M14 X 130 UNI 5737 6.85
D0024287A SCREW M16X70 2.21
D0024315A Screw M10 x 150 UNI 5737 0.00
D0024431A SCREW M8X40 1.22
D0024438A SCREW M8X80 4.00
D0024456A BOLT M12 X 50 8.69
D0024477A 10.9HCS 14-2.0 X 110P 5.03
D0024478A BOLT HEX HEAD CS M14 X 120 10. 4.33
D0024479A BOLT HEX HEAD CS M14x130 10.9 4.80
D0024489A BOLT HEX HEAD CS M16 X 90 10.9 6.07
D0024490A SCREW 273.01
D0024518A BOLT HEX HD M20 X100 10.9 DIN 6.86
D0024695A BOLT M16 X 150 8.33
D0025013A SCREW M4 X 8 A4-70 DIN 933 2.68
D0025020A SCREW, M4 X 35 DIN 933 0.50
D0025026A BOLT, HEX HEAD , M5x10 AISI 31 3.47
D0025028A SCREW M5 X 16 A4-70 1.22
D0025031A SCREW HEX HD M5X30 1.21
D0025040A SCREW, M6X10 UNI 5739-AISI 316 0.68
D0025041A BOLT M6X12 UNI 5739-AISI 1.26
D0025042A M6 X 16 HCS BOLT A-4 DIN 933 0.87
D0025043A BOLT M6 X20 UIN 5737 1.74
D0025044A SCREW M6 X 25 0.87
D0025045A SCREW M6x30 1.50
D0025046A BOLT M6 X 35 AISI 316 1.78
D0025051A HEXAGON HEAD SREWS 2.52
D0025055A Screw M8X12 0.00
D0025056A SCREW M8 X 16 AISI 316 2.80
D0025057A SCREW M8X20 5.01
D0025058A SCREW M8-1.25 X 25 DIN 933  A4 2.57
D0025059A SCREW, M8 X 30 HEX HD 5.22
D0025060A BOLT M8 X 35 14.60
D0025062A SCREW M8x45 1.67
D0025063A Screw M8 x 50 AISI 316 3.48
D0025072A SCREW M10X16 2.38
D0025073A SCREW M10x20 DIN 933 AISI 316 1.67
D0025074A SCREW M10x25  HEX HD 4.22
D0025075A BOLT M10 X 30 DIN 933 2.77
D0025076A SCREW M10X35 9.39
D0025077A SCREW, M10 x 40 HCS Din 933 A4 3.04
D0025079A BOLT M10 X 50 DIN 933 A4-70 1.69
D0025081A SCREW M10 X 60 DIN 933 1.09
D0025085A BOLT M10 X 90 DIN 933 A4-70 1.30
D0025091A SCREW M12X25  A4-70 SS 3.48
D0025092A SCREW M12 x 30   din 933 AISI 4.99
D0025094A SCREW, M12X40 HEX HD 4.17
D0025096A BOLT, MACHINE M12 X 50 S/S DIN 8.76
D0025106A BOLT, M14X30 DIN 933 A4-70 4.87
D0025107A SCREW HEX HD M14 X 35 3.88
D0025108A SCREW 4.33
D0025109A SCREW HEX HD M14 X 45 AISI 316 23.30

 
156



November 2025 Diesel Engine Parts List

D0025110A BOLT M14X50 UNI 5739-AISI 316 11.56
D0025123A BOLT M16 X 40 A4-70 DIN 933 2.00
D0025124A SCREW M16X45 AISI 316 UNI 7323 7.08
D0025125A BOLT M16 X 50 A4-70 DIN 933 5.95
D0025126A SCREW M16 X 55 15.65
D0025127A SCREW M16 X 60 A4-70 2.89
D0025128A SCREW, m16x65  a4-70 7.42
D0025129A SCREW M16 X 70 HX HD CAP 2.45
D0025154A Screw 10.08
D0025204A SCREW, HEX HD M3 x 12 Din 933 0.49
D0025208A SCREW M3 X M30 UNIT 5739 838 Z 2.08
D0025218A SCREW M4X25  8.8MATERIAL 8.00
D0025219A BOLT M4X30  A4-70 1.33
D0025226A Screw M5 x 10 UNI 5739 8.8 ZN 0.00
D0025228A SCREW M5 X 16 0.00
D0025230A SCREW M5 X 25 UNI 5739 8.8 ZN 0.00
D0025233A SCREW M5X40 UNI 5739 8,8 ZN 2.50
D0025237A SCREW M6X10 UNI 5739 8.8 0.39
D0025241A SCREW M6X12 UNI5739 8.8 2.61
D0025242A SCREW M6X16 UNI 5739 8.8 2.61
D0025243A SCREW M6X20 UNI 5739 8.8 2.61
D0025244A SCREW M6X2 0.39
D0025245A SCREW M6X30 UNI 5739 8.8 1.30
D0025246A SCREW, HEX HEAD M6 x 35 DIN 93 1.23
D0025248A HEX HEAD SCREW M6X45  UNI5739 2.12
D0025251A SCREW, HEX HEAD M6 x 60 Din 93 0.80
D0025256A SCREW M8X16 UNI 5739 8.8 ZN 2.61
D0025257A SCREW M8X20 UNI 5739 8.8 3.56
D0025258A SCREW m8x25 UNI 5739 8.8 ZN 3.32
D0025259A SCREW M8X30 UNI 5739 8.8 ZN 4.80
D0025260A SCREW M8X35 UNI 5739 8.8 3.37
D0025261A SCREW M8X40 UNI5739 8.8 ZN 3.44
D0025262A SCREW m8x45 UNI 5739 88 ZN 1.91
D0025263A BOLT M8 X 50 1.82
D0025264A SCREW M8X55 UNI5739 8.8ZN 0.00
D0025265A SCREW M8X60 UNI5739 8.8 ZN 3.47
D0025266A Screw M8 x 65 UNI 5739 8.8 ZN 2.14
D0025270A SCREW M8X22 UNI5739 8.8 ZN 2.61
D0025272A SCREW 2.60
D0025273A SCREW m10x20 2.03
D0025274A SCREW M10X25 UNI 5739 8.8 4.17
D0025275A SCREW M10X30 UNI 5739 8.8 2.61
D0025276A SCREW 3.92
D0025277A SCREW M10X40 UNI 5739 8.8 4.41
D0025278A SCREW M10X454 UNI 5739 8.8 ZN 2.49
D0025280A BOLT  M10 X 55 UNI5739 8.8 2.99
D0025284A SCREW, M10X80 2.22
D0025285A SCREW M10X90 UNI 5739 8.8ZN 0.00
D0025287A SCREW M12X20 UNI 5739 8.8ZN 3.92
D0025291A SCREW, HEX HD M12 x 25 Din 933 3.58
D0025292A SCREW M12X30 UNI5739 8.8 2.78
D0025293A SCREW M12X35 3.48
D0025294A SCREW M12X40 UNI5739 8.8ZN 3.48
D0025295A SCREW M12X45 UNI 5739-8.8ZN 0.73
D0025299A SCREW M12X65 UNI5739 8.8ZN 0.00
D0025300A SCREW M 12X70 UNI5739 8.8ZB 1.81
D0025301A SCREW M12X80 UNI5739 8.8 ZN 1.29
D0025306A SCREW M14X30 UNI5739 8.8ZN 4.35
D0025308A SCREW M14X40 6.09
D0025309A SCREW M14 X 45 UNI5739 8.8ZN 4.70
D0025310A SCREW M14X50 UNI5739 8.8ZN 5.26
D0025312A SCREW M14X60 UNI5739 8.8ZN 1.74
D0025325A SCREW 1.99
D0025326A SCREW 2.61
D0025327A SCREW M16 X 60 UNI - EN 24017 0.00
D0025334A Screw M16 x 120 8.06
D0025357A SCREW M20 X 70 UNI 5739 8.8 ZN 13.59

 
157



November 2025 Diesel Engine Parts List

D0025399A SCREW 1.30
D0025441A SCREW M6X12 0.32
D0025460A SCREW M8X35  10.9MATERIAL 10.00
D0025463A Screw M8 x 50 UNI EN 24071 3.75
D0025474A SCREW M10 X 25 HEX HD 1.15
D0025475A M10 X 30 BOLT 10.9 MATERIAL DI 1.74
D0025476A SCREW M10 X 35 HEX HD 0.22
D0025497A SCREW M12 x 55 Din 933 10.9 0.78
D0025510A SCREW M14X50 7.65
D0025524A SCREW M16x45 UNI EN24017 5.21
D0025957A SCREW 0.00
D0026001A BOLT M8X1/M8X16 0.00
D0026003A STUD 8.69
D0026004A STUD 0.00
D0026007A STUD, PLAIN 4.40
D0026026A STUD 13.28
D0026029A STUD 14.53
D0026055A STUD M12X1.25/M12X35 0.00
D0026059A Stud M12x1.25/M12x50 uni 5913 6.48
D0026060A Stud M12x1.25/M12x55 uni 5913 7.25
D0026063A Stud M12x1.25/M12x70 uni 5913 21.82
D0026064A STUD M12x1.25/M12x75 uni 5913 14.31
D0026201A STUD M8X1-M8X16 A4-70 16.53
D0026203A STUD-M8X1-M8X20 UNI 5913-AIS S 12.65
D0026204A STUD M8X1/M8X22 AISI 316 6.67
D0026205A STUD, M8X1 X M8X25 52.67
D0026207A STUD-M8X1-M8X3OUNI5913-STAIN 17.65
D0026209A STUD, M8X1-M8X35 UNI 5913-AISI 6.67
D0026226A STUD M10 X 1.25/M10X 22 20.26
D0026227A M10X1.25/M10X25 AISI 316 7.86
D0026229A STUD M10X1.25/M10X30 AISI 316 29.30
D0026231A STUD M10X1.25/M10X35 AISI 316 33.00
D0026236A STUD-M10X1.25-M10X55 UNI 591 9.80
D0026237A STUD M10X1/25/M10X60 AISI 316 28.25
D0026243A STUD M10X1.25/M10X90 AISI 316 5.04
D0026245A STUD M10 X 1.25/M10 X 100 6.74
D0026247A STUD M10X1.25/M10X110 7.78
D0026254A STUD M12X1.25/M12X32 6.90
D0026255A STUD M12X1.25/M12X35 11.50
D0026259A STUD M12X1.25/M12X50 AISI 22.07
D0026260A STUD M12X1.25/M12X55 8.40
D0026261A STUD M12X1.25/M12X60 AISI 316 9.80
D0026263A M12X1.25/M12X70 AISI 316 9.80
D0026264A STUD, M12X1.25X75 A4-70 22.41
D0026284A STUD-M14X1.5-M14X45 UNI 5913 12.50
D0026285A STUD M14X1.5/M14X50 162.07
D0026619A BOLT M10X1.25X40 GRADE 10.9 1.01
D0027006A STUD M10 X 1.25/M10 X 30   8.8 8.34
D0027206A STUD M10 X 1.25/M10 X 30 17.22
D0027208A STUD LONG M10 X 1.25/M10 X 35 16.91
D0028007A STUD, PLAIN  M8 x 1/M8 x 30 un 20.77
D0028059A STUD M12X1.25 M12X50 UNI 5913 43.47
D0028060A STUD M12X1.25 M12X55 UNI 5913 43.47
D0028063A STUD 12X1.25 M12X70 UNI 5913-1 43.47
D0028064A STUD M12X1.25 M12X75 UNI 5913 43.47
D0028205A STUD M8X1 18.07
D0028207A STUD M8X1,M8X30 21.67
D0028213A STUD, M8X50 UNI 5916 26.84
D0028229A STUD-M10X1.25-M10X30 UNI 591-M 9.80
D0028253A M12X1.25/M12X30 STUD 14.96
D0029211A BOLT M10 X 1.25 X 50 A4-70 11.43
D0029216A BOLT M10X1.25X80 A4-70 31.12
D0029237A  SCREW M14X1.5X80 HEX HD A4-70 36.52
D0029316A SCREW M10X1.25X80 0.00
D0029337A BOLT HX HD M14 X 1.5 X 80--SEE 12.38
D0029615A BOLT M10 X 1.25 X 20 2.61
D0029618A M10X1.25X35  10.9MATERIAL DIN 0.96

 
158



November 2025 Diesel Engine Parts List

D0029619A SCREW M10X1.25X40 1.58
D0029632A SCREW M12x1 3.96
D0029664A BOLT, HEX HD, M16x55x1.5, 10.9 4.29
D0029715A SCREW M10X1.25X20 27.77
D0029818A SCREW 10x1.25x35 2.67
D0029882A BOLT M20X1.5X50  8.8MTRL 2.15
D0029884A Bolt M20x60 8.92
D0029889A BOLT M20X1.5X100MM 4.29
D0030030A BOLT M6X12  8.8 DIN 933 0.14
D0030031A BOLT M6X14 8.8 MATERIAL DIN 93 0.39
D0030035A BOLT M6X30 0.39
D0030037A BOLT M6X40 8.8 DIN 931 0.17
D0030038A SCREW 10.00
D0030060A SCREW M8X14 0.29
D0030061A FIT BOLT m8x16 0.39
D0030062A SCREW M8X20 DIN 933 8.8MATRL 1.00
D0030063A BOLT m8x25 0.40
D0030064A SCREW m8x30 0.40
D0030066A BOLT 1.67
D0030067A BOLT m8x45 0.53
D0030069A BOLT m8x55 0.39
D0030071A BOLT M8X70 0.67
D0030088A SCREW M10X14 3.47
D0030091A SCREW 1.50
D0030092A BOLT M10 X 25   8.8MTRL 0.54
D0030093A SCREW 1.00
D0030094A SCREW M10 X 35 0.75
D0030099A SCREW M10 X 60-LCS 0.86
D0030769A BOLT, MACHINE 8.8 8.76
D0032032A STUD M6 X 16  8.8 MATERIAL  DI 5.16
D0032062A STUD m8x20 2.30
D0032094A STUD BOLT M10X30 5.61
D0032124A STUD M12X30 12.13
D0034002A STUD 2.47
D0034019A STUD M8 X 16 6.83
D0034023A BOLT M8X25 UIN 5909 10.43
D0034035A STUD BOLT m8x70 UNI 5909 4.12
D0034047A STUD BOLT m10x30 1.43
D0034051A Stud M10 x 40 0.00
D0034219A STUD-M6X16 UNI 5909-AISI 316 7.50
D0035007A STUD M8X1X30 UNI 5911 8.83
D0035205A STUD M8X1X25 10.18
D0035207A STUD M8X1X30 A4-70 27.12
D0036062A Screw M6 x 12 4.34
D0036418A SLOTTED CHEESE HEAD SCREW 0.00
D0037001A STUD 1.95
D0037049A STUD M10X35 UNI 5914 4.24
D0037071A STUD BOLT M12X30 UNI 5914 8.8 3.53
D0039064A SCREW, COUNTER M6X16 0.00
D0039066A Screw M6X20 UNI 5933 0.84
D0039088A SCREW M8X16 0.54
D0039089A Hexagon Socket Head Cap Screw 0.69
D0039464A SCREW 0.84
D0039489A SCREW M8X20 UNI 5933 1.73
D0039540A SCREW 1.53
D0039671A SCREW 1.67
D0040022A SCREW M4X8 FLT HD  DIN963 1.94
D0040032A SCREW M4 X 30 FLT HD 0.25
D0041030A STUD M6 X14 FUEL LINE SUPPORT 2.50
D0041031A STUD BOLT 9.56
D0041048A STUD 1.65
D0041050A STUD BOLT  M8X20 UNI 5911 8.8 5.01
D0041051A BOLT M8X22 1.77
D0041052A STUD BOLT M8X25 UNI 5911 8.8 2.00
D0041054A STUD BOLT 8.92
D0041056A STUD BOLT m8x35 1.38
D0041060A Stud M8 x 50 0.00

 
159



November 2025 Diesel Engine Parts List

D0041072A STUD BOLT 2.76
D0041074A STUD BOLT M10X25 UNI 5911 8.8 2.12
D0041076A STUD 10.44
D0041078A BOLT M10X35 UNI 5911 8.8 2.24
D0041080A BOLT M10X40 UNI 5911 8.8ZN 5.77
D0041081A STUD 15.45
D0041094A STUD BOLT 6.00
D0041100A STUD BOLT (12X30) 9.10
D0041125A STUD M14X28 UNI 5911 8.8 ZN 22.61
D0041128A SCREW M14X35 UNI 5911 8.8 ZN 14.26
D0041130A STUD M6 X 14 13.15
D0041131A STUD BOLT M14X45 UNI 5911 8,8 9.59
D0041136A STUD 13.91
D0041310A STUD M4 X 30 12.71
D0041312A STUD M4 X 35 A4-70 16.33
D0041315A STUD 8.01
D0041316A STUD 7.32
D0041317A STUD, M5X16 UNI 5911-AISI 316 5.64
D0041328A STUD M5X45 A4-70 7.50
D0041330A STUD M6 X 14 48.90
D0041331A STUD M6 X 16 21.77
D0041348A STUD M8 X 16 104.54
D0041352A STUD BOLT m8x25 1.18
D0041364A STUD M8X70 UNI 5911 24.88
D0041374A STUD BOLT 15.44
D0041376A STUD BOLT M10x30 19.70
D0041377A Stud M10X32 UNI 5911 22.80
D0041382A STUD 10.17
D0041383A STUD BOLT M10X55 3.00
D0041398A Stud M12X25 0.00
D0041401A BOLT M12X32 0.00
D0041402A STUD, BOLT M12X35 18.90
D0041416A STUD BOLT M12X100 7.50
D0041419A BOLT M12X115 42.95
D0041422A STUD BOLT 43.80
D0041458A BOLT 15.02
D0041678A BOLT M10 X35 26.40
D0041682A STUD BOLT m10x50 3.48
D0041705A STUD BOLT M12 X 45 UNI 5911 10 0.00
D0042036A SCREW A4X50 UNI 6110 0.55
D0048059A SCREW 8X16 2.61
D0048063A SCREW M8X25 HEX SOCKET HEADCAP 0.70
D0048064A SCREW M8 x 30 Din 912 12.9 MAT 1.34
D0048074A HEXAGON SOCKET HEAD CAP SCREW 7.05
D0048083A SCREW M10X20 3.68
D0048090A SCREW M10 X 50 SHCS 8.64
D0048091A HEXAGON SOCKET HEAD CAP SCREW 3.73
D0048096A SCREW M10 X 80  12.9MATERIAL 5.83
D0048109A M12X30 SCREW 4.00
D0048110A SCREW M12X35 11.53
D0048137A M16 X 2 X 50 MM LG 0.00
D0048141A VITE M16X70 UNI EN ISO 4762 4.17
D0048253A Screw M4 x 12 2.35
D0048258A SCREW M4X35 3.51
D0048260A SCREW M4 X 45 1.10
D0048272A SCREW M5 X 35 0.00
D0048273A SCREW M5X40 UNI 5931 0.48
D0048274A Screw M5 x 45 UNI 5731 0.00
D0048275A SCREW, HEX HEAD CAP M5x50 0.00
D0048280A SCREW M6X10 UNI 5931 8.8 ZN 2.08
D0048281A HEX SOCKET M6X12 UNI 5931 8.8Z 2.17
D0048282A SCREW, HEX SOC HD CAP M6x16 0.63
D0048283A SCREW 1.74
D0048284A Screw M6 x 25 1.87
D0048285A bolt m6x30 uni 5931 8.8 3.47
D0048286A M6 X 35 UNI 5931 8.8 ZN 3.32
D0048287A SCREW M6X40 UNI5931 8.8 ZN 1.81

 
160



November 2025 Diesel Engine Parts List

D0048288A SCREW UNI EN ISO 4762 M6X45 1.73
D0048291A SCREW M6-X60 UNI5931 8.8 ZN 2.43
D0048292A SCREW M6X70 UNI 5937 8.8ZN 1.25
D0048293A SCREW M6X80 UNI5931 8.8ZN 1.35
D0048294A SCREW M6X110 3.98
D0048295A SCREW M8X12 UNI 5931 8,8 ZN 3.26
D0048296A SCREW, HEX SOC CAP MM8 x 16 Di 0.73
D0048297A SCREW M8X20 UNI 5931 8.8 3.13
D0048298A SCREW M8x25 2.61
D0048299A BOLT M8X30 UNI 5931 8.8 3.73
D0048300A SCREW M8X35 UNI5931 8.8ZN 3.47
D0048301A SCREW 2.09
D0048302A SCREW 1.05
D0048303A SCREW M8X50 UNI 5931 8.8ZN 3.92
D0048304A SCREW 2.95
D0048305A HEX HEAD CAP SCREW M8X60 UNI 5 1.53
D0048306A Screw M8X65 UNI 5931 8.8 ZN 0.00
D0048307A SCREW, M8 X 70 2.97
D0048309A SCREW 7.11
D0048315A SCREW 1.05
D0048316A SCREW, HEX SOC HD CAP M10 x 20 1.82
D0048317A SCREW M10X25 UNI 5931 8.8ZN 1.91
D0048318A BOLT M10X30 UNI 5931 8.8 1.73
D0048319A Screw M10X35 UNI 5931 8.8 ZN 1.94
D0048320A SCREW, HEX SOC HD CAP M10 x 40 1.54
D0048321A Screw M10 x 45 UNI 5931 8.8 ZN 0.82
D0048322A SCREW M10 X 50 UNI EN ISO 4762 2.40
D0048323A SCREW M10 X 55 UNI 5931 8.8 ZN 1.22
D0048324A SCREW M10 X 60 8.8MATERIAL 6.67
D0048325A Screw M10 x 65 UNI 5931 8.8ZN 0.00
D0048326A SCREW M10X70 UNI5931 3.44
D0048327A SCREW M10X80 UNI5931 8.8ZN 0.00
D0048328A SCREW M10 X 90 (8.8) 0.30
D0048329A SCREW M10 X 100 UNI5931 8.8ZN 2.60
D0048335A SCREW M12X20 UNI5931 8.8 Zinc 2.92
D0048336A SCREW M12 X 25 UNI 5931 8.8ZN 2.99
D0048337A SCREW, HEX SOC HD CAP M12 x 30 1.33
D0048338A SCREW M12X35 UNI5931 8.8ZN 0.00
D0048351A SCREW TCEI M14X100 UNI5931 8.8 6.80
D0048375A SCREW M14X30 UNI 5931, 8.8 208 8.57
D0048379A Screw TCEI M12 x 150 UNI 5931 0.00
D0048426A SCREW M6X100 UNI-5931 8.8 ZN 4.34
D0048505A SCREW m4x16 0.39
D0048532A Screw M5 x 40 UNI EN-ISO 4762 0.00
D0048538A SCREW SCK HD CP M6X10 UNI 5931 0.17
D0048541A SCREW M6 x16 DIN 912 0.20
D0048543A SCREW M6 X 20 1.67
D0048548A SCREW, M6X40 DIN 912 8.8 0.18
D0048550A M6x50 8.8 HEX SKT HD CAP SCREW 1.29
D0048551A SCREW M6 X 55 1.67
D0048561A SCREW 8.8 MATERIAL 4.00
D0048563A SCREW M8 X 25 0.39
D0048564A BOLT, M8X30 DIN 912  8.8 2.50
D0048565A SCREW M8 x 35 0.39
D0048568A Screw 8 x 50 8.8 0.97
D0048569A SCREW M8X55 UNI 5931 2.92
D0048572A SCREW M8X70 HX SOC HD CAP 1.00
D0048574A SCREW M8X80 UNI 5931 1.42
D0048587A SCREW M10 X 35 1.69
D0048592A SCREW M10 X 60 1.68
D0048594A SCREW M10 X 70 2.08
D0048610A SCREW, M12X35 UNI 5931-8.8 4.17
D0048612A SCREW, SOCKET HEAD CAP M12x45 0.95
D0048693A SCREW M24X180 23.48
D0048767A BOLT, M5 X 12 DIN 912 3.26
D0048768A SCREW M5 X 16 DIN 912 0.45
D0048769A BOLT M5 X 20 DIN 912 A4-70 0.20

 
161



November 2025 Diesel Engine Parts List

D0048770A M5-0.8 X 25MM HEX SOC HD CAP 0.00
D0048771A SCREW M5 X 30 DIN 912 3.33
D0048781A M6 X 12 HEX SOC HD 0.32
D0048782A M6 X 16 HEX SOC HD 3.33
D0048783A BOLT, M6 X 20 DIN 912 15.12
D0048784A SCREW M6 X 25 HEX SC HD 0.45
D0048786A M6X1 MM THREAD, 35 MM LONG 1.57
D0048789A M6 X 50 HEX SOC. HD SCREW 2.99
D0048795A SCREW SOC HD CAP M8 X 12 1.99
D0048796A M8 X 16 HEX SCO HD CAP 4.17
D0048797A SCREW M8 X 20 STAINLESS UNI 73 1.63
D0048798A M8-1.25 X 25 SHCS DIN 912 A4 2.50
D0048799A SCREW M8 X 30 HEX SOC HD 0.50
D0048800A SCREW M8 x 35 Din 912 A4-70 2.52
D0048801A M8 X 40 HEX SOC HD CAP SCREW 1.20
D0048803A SCREW M8 X 50 STAINLESS HEX SO 6.60
D0048804A SCREW M8X55 UNI 5931-AISI 316 5.83
D0048805A SCREW M8 X 60 HEX SOC HD 5.99
D0048806A SCREW, M8 X 65 HX SOC HD 0.66
D0048807A SCREW M8-1.25X70 SHCS DIN 912 6.64
D0048809A SCREW M8X85 SS 316 9.30
D0048815A SCREW, HEX SOC HD CAP M10 x 16 1.67
D0048816A SCREW M10X20 UNI 5931-AISI 4.69
D0048817A SCREW M10 X 25 SHCS DIN 912 A4 3.90
D0048818A SCREW M10 X 30 DIN 912 4.05
D0048819A SCREW M10X35 DIN 912 A4-70 4.12
D0048820A SCREW M10 X 40 SOC HD CAP 0.77
D0048824A SCREW M10 X 60 HEX SOC HD-LCS 6.14
D0048826A SCREW M10 X 70 SOCHD A4-70 5.69
D0048831A SCREW 8.46
D0048837A SCREW, HEX,M12x30 AISI 316 DIN 4.32
D0048838A SCREW M12X35 SHCS 316 SS 5.18
D0048846A M12 X 80 SOC HD CAP SCREW 6.35
D0048861A SCREW M16X55 UNI EN ISO 4762 10.43
D0048862A BOLT 6.05
D0048881A HEX SOC HD CAP SCREW M20-2.5 35.75
D0048921A BOLT, FLATHEAD M24 x 180, 316 105.85
D0049086A SCREW M10X1.25X20 5931 ZN 0.00
D0049092A M10 X 1.25 X 50 BOLT 11.20
D0049206A M8 X 40 HEX SOC HD CAPSCRW 0.50
D0049360A SCREW M14 X 1.5 X 90 18.43
D0049362A SCREW M14X1.5X110 34.83
D0050547A SCREW UNI EN ISO 4762 M6X100 1.93
D0050564A Screw M8 x 90 2.61
D0050565A SCREW M8 x 100 3.82
D0050566A STUD BOLT 2.20
D0050567A BOLT M8 X 120 2.17
D0050569A SCREW 2.09
D0050588A SCREW 7.21
D00F13300 BRACKET 0.00
D0110002A NUT M5 1.74
D0110003A PREV. TORQUE HEX NUT M6, DIN 9 1.73
D0110004A NYLOCK, NUT M8 FE/ZN 1.01
D0110005A NUT M8x1 DIN 985 3.56
D0110008A PREVAILING TORQUE NUT M12 0.50
D0110009A NUT, M12X1.5 3.63
D0110010A NUTM14 X 1.5 1.60
D0110011A NUT M16 4.13
D0110052A NUT, SLF-LCK 5 DIN 985 A4-70 0.16
D0110053A NUT, SL M6 UNI 7473-AISI 316 0.30
D0110054A M8 NYLOCK NUT DIN 985 A4 SS 0.82
D0110056A M10 NYLOCK NUT A-4 1.73
D0110057A NUT M10 X 1.25 NYLOCK 2.80
D0110058A SELF LOCKING NUT M12 DIN 985 A 1.07
D0110059A USE D0110009A 0.00
D0110061A SELF LOCKING NUT M16 22.25
D0110072A LOCK NUT 73.60

 
162



November 2025 Diesel Engine Parts List

D0111006A NUT M6 0.27
D0111007A NUT M8 2.36
D0111008A NUT M10 0.33
D0111009A M12 NUT 0.70
D0111010A HEXAGON NUT 2.00
D0111207A NUT 0.52
D0111208A NUT M10 1.41
D0111211A NUT M-16-8 UNI-EN COARSE PITCH 6.09
D0111307A NUT, M8 2.00
D0111308A NUT M10 1.17
D0111309A NUT M12 GRADE 10 1.17
D0111311A NUT M16 UNI 3740 2.22
D0111404A M4 NUT DIN 934 A4-70 0.89
D0111405A FINISH STAINLESS SEEEL A4-80 H 1.91
D0111406A NUT M6 0.33
D0111407A M8X1 DIN934 AISI HEX NUT 3.11
D0111408A M10-1.5 DIN 934 A4 S/S FINISHE 4.43
D0111408C NUT, M10 0.49
D0111409A NUT M12 4.34
D0111411A NUT M16 4.00
D0111413A Nut M20 3.55
D0111417 HEX NUT M30, A-4-70 14.38
D0111417A HEX NUT M30 A4 14.77
D0111503A NUT M3 UNI 5588 ZN 2.08
D0111504A NUT, HEX M4 DIN 934 8MTRL 0.24
D0111505A NUT, M5 UNI 5588 1.74
D0111506A NUT M6 1.87
D0111507A NUT M8 2.61
D0111508A HEXAGON NUT M10 UNI 5588 1.74
D0111509A NUT M12 UNI 5588 3.86
D0111510A NUT 1.74
D0111511A NUT M16 0.50
D0111513A NUT M20 X 1.5 DIN 934 ZN 2.09
D0111519A NUT, M36 7.58
D0111607A NUT M8 9.87
D0111656A NUT M6 3.56
D0112007A NUT M8X1 DIN 934 GRADE 8 0.42
D0112008A NUT M10X1.25 DIN934 0.65
D0112013A NUT 3.45
D0112158A HEX NUT M10 X 1.25 CL-10 2.61
D0112163A NUT, HEX, M16x1.5 UNI3740/4 0.91
D0112165A NUT, M20 X 1.5  10 MTRL 9.08
D0112356A NUT M8 x 1.25 thd A4-70 DIN 93 0.69
D0112357A NUT M8 X 1 DIN 937 A4-70 4.41
D0112358A NUT M10 X 1.25  A4-70 4.66
D0112359A NUT M10-1.0 A4-70 3.56
D0112360A NUT M12X1.25  A4-70 6.09
D0112362A NUT M14 X 1.5 A4-70 DIN 934 7.87
D0112365A NUT M20 X 1.5 DIN 934 A4-70 4.35
D0112369A WASHER 31 X 56 86.73
D0112507A M8 X 1 NUT DIN 934 ZN 1.87
D0112508A NUT 1.99
D0112510A 709261616U01 1.82
D0112538A NUT M24X1.5 DIN 934 ZN 9.91
D0114009A NUT, M8 JAM 1.22
D0114010A NUT, M10 jAM 0.40
D0114014A HEXAGON NUT M18 UNI 5589 1.46
D0114015A Nut M20 1.46
D0114059A NUT, M8 HEX THIN 0.00
D0114208A NUT M18 X 1.5 3.52
D0114210A NUT 2.30
D0114215A THIN HEX NUT SX 7.99
D0130004A CAP NUT 4.41
D0130204A HEXAGON CAP NUT M8-1.25 0.90
D0131204A CAP 1/2 GAS 5.49
D0136003A LOCKING NUT DIN 6927 7.20
D0136004A NUT 20.26

 
163



November 2025 Diesel Engine Parts List

D0136005A NUT 10 X 1.25 17.68
D0136010A NUT M16 26.08
D0167007A PLUG 5.00
D0169001A PLUG M10x1 3.55
D0169002A PLUG 5.85
D0169003A PLUG M14x1.5 3.76
D0169004A Plug M16 x 1.5 UNI 3740 8.85
D0169005A Plug M18X1.5 0.00
D0169006A PLUG M20X1.5 3.18
D0169007A PLUG M22 X 1.5 0.00
D0169008A PLUG 26X1.5 3.48
D0169010A PLUG M33X2 9.89
D0169011A PLUG M42X2 19.00
D0169012A PLUG M48X2 0.00
D0170130A Pin M8 x 1 10.00
D0170131A Setscrew M12x1.5 30.67
D0170406P Screw Plug M10 0.00
D0170460A NON REMOVABLE PLUG 30 N64-84 ( 292.14
D0170475A Plug M6 x 1 (MINIMUM ORDER OF 60.00
D0170477A Plug M8 x 1 118.24
D0170478A Plug M10 x 1 0.00
D0170506A PLUG, NONREMOVABLE BRASS 51.52
D0171004P PLUG G 1/2 25.04
D0171007P Plug G 7/8 0.00
D0172001A PLUG 1/8 GAS CILINDRICAL WITH 4.59
D0172002A PLUG 1/4 GAS 6.26
D0173004P PLUG, SOCKET HEAD CAP 0.00
D0174004A PLUG 12 X 1.5 HEX SOC PIPE 4.18
D0174005A PLUG-MHC 1.78
D0174006A PLUG,PIPE HX SOC M16X1.5 DIN 9 4.35
D0174007A PLUG 5.92
D0174008A PLUG (FUEL MOD USCG) 7.34
D0174050A TURBOCHARGER PLUG 0.00
D0174052A PLUG M12 x 1.5 Tapered 3.08
D0174055A PLUG M18X1.5 DIN906 3.53
D0174059A PLUG M26X1.5 DIN906-MHC 4.71
D0174061A Plug M30 x 1.5 0.00
D0174151A Plug M10 x 1 0.00
D0174156A PLUG M20X1,5 DIN 906 A4-60 0.00
D0174205A PLUG M14X1.5 DIN 908 2.72
D0174206A PLUG M16 x 1.5 DIN 908 0.00
D0174208A PLUG 20 N64-09-BRASS 22.37
D0174210A PLUG 18.00
D0174213A Plug M30X2 DIN 908 66.92
D0174224A PLUG, BRASS 30 N64-09 118.49
D0175003A PLUG 1.87
D0175004A 1/4 PLUG DIN 908 5.8ZN 6.23
D0175006A HEX SOCKET PIPE PLUG 7.83
D0175007A PLUG 6.26
D0175008A PLUG G 1 16.69
D0175021A PLUG G 1/4 DIN 906 4.59
D0175025A Plug 1" Gas Tappered DIN 906 0.00
D0175033A PLUG 10.12
D0175041A PLUG 30.00
D0175104A SCREW PLUG BRASS 3.64
D0175105A SCREW PLUG BRASS 3/8 BSPP 13.05
D0175106A PLUG (GAS 1/2" BRASS 20.33
D0175107A PLUG G 3/4 Pb-H10 UNI 5705 23.44
D0175108A PLUG 72.77
D0175110A Plug G 1 1/4 106.91
D0175204A Plug G 1/4 0.00
D0175206A Plug G 1/2 48.34
D0175210A PLUG 105.71
D01770005P PLUG G1/2 12.52
D0177005P PLUG G1/2 12.52
D0177008P PLUG G 3/4 24.70
D0177203P SCREW PLUG 3.50

 
164



November 2025 Diesel Engine Parts List

D0177205P HEX HD CAP NUT W/PIPE THREAD 27.01
D0178003A PLUG M14x1.5 10.33
D0178058A PLUG M22X1.5 13.05
D0178104A PLUG 14.31
D0178121A 1/4" MALE BSPP BRASS DIN 910 S 7.03
D0178122A PLUG 19.19
D0178123A PLUG, HEX HD PIPE, BRASS 46.08
D0178124A PLUG G 3/4 0.00
D0179001A PLUG M10 1 3.50
D0180001A Plug D-8 1.73
D0180007A PLUG 1.97
D0180009A CUP PLUG 2.00
D0180011A PLUG D=18 2.83
D0180013A Plug 20 0.00
D0180015A PLUG 6.19
D0180017A Plug 25 0.00
D0180019A CAP 28 0.00
D0180021A CUPPED PLUG DIA 30MM 316 SS 10.00
D0180022A Cup Plug 32MM 316 SS DIN 443 11.38
D0180024A Cup Plug D=36MM 316 SS 9.57
D0180026A FILLER CUP 40 MM 18.74
D0180032A CAP D=56 0.00
D0185007A NUT, RING 66.79
D0188005A NUT, PREVAILING TORQUE RING 8.21
D0188006A NUT, SLOTTED RING 28.32
D0188008A NUT, SLOTTED RING 26.17
D0188009A PREVAILING TORQUE RING NUT 39.13
D0201004A WASHER 6.4X12.5 2.36
D0201006A WASHER 10.5 X 21 0.10
D0201007A WASHER 13 X 24 2.40
D0201009A FLAT WASHER M-16 1.22
D0201074A WASHER 2.00
D0201075A WASHER 1.00
D0201102A WSHR, FLAT 4.3X9 UNI 6592-R80 0.37
D0201103A WASHER, FLAT 2.50
D0201104A WASHER, FLAT 2.61
D0201105A WASHER DIN 125 1.98
D0201106A WASHER 10.5x21 2.61
D0201107A WASHER M12 PLAIN 3.25
D0201108A WASHER M15X28 UNI 6592 1.00
D0201109A Washer 17 UNI 6592 1.18
D0201110A PLAIN WASHER 19 UNI 6592 1.19
D0201111A WASHER 21X37 0.82
D0201113A WASHER D24 UNI 6592 2.90
D0201114A Plain Washer 28 x 50 4.54
D0201115A WASHER 0.42
D0201117A PLAIN WASHER 1.53
D0201170A WASHER 6.4x11 10.48
D0201173A PLAIN WASHER 6.4X11 UNI6592 1.73
D0201174A WASHER 8.4x14 UNI 6592 2.61
D0201175A PLAIN WASHER M10 1.74
D0201176A PLAIN WASHER 13X20 2.50
D0201203A WASHER, FLAT M5 A4-70 0.11
D0201204A WASHER, SS M6 DIN125A 1.73
D0201205A WASHER, PLAIN M8 304SS 2.19
D0201206A WASHER, FLAT 1.20
D0201207A WASHER, PLAIN M12 1.91
D0201208A M14 FLAT WASHER DIN 125 A2 0.61
D0201209A WASHER 17X30 AISI 304 1.74
D0201211A WASHER, M20 PLAIN 304SS 4.85
D0201215A WASHER, PLAIN M31 x 56 5.60
D0201273A M6 FLAT WASHER A-2 0.18
D0201274A PLAIN WASHER 8 1.73
D0201275A WASHER, M10 PLAIN 304SS 4.24
D0201276A WASHER, M12 PLAIN 304 SS 0.60
D0201303A Washer, Plain 0.00
D0201400A ORING ROSETTA TYPE B 5.3X10 1.73

 
165



November 2025 Diesel Engine Parts List

D0201402A WASHER B 8.4X17 0.28
D0201403A PLAIN WASHER 10.5X21 1.72
D0201404A WASHER B13X24 5.52
D0201406A WASHER B 15X28 1.10
D0202002A WASHER, SPHERICAL 20.00
D0203002A WASHER, FLAT 4 N63-60 2.50
D0203003A WASHER, FLAT 5 N63-60 4.25
D0203004A WASHER DIA,6.4 39.05
D0203005A WASHER, PLAIN N63-60  8 0.30
D0203006A WASHER, FLAT 2.50
D0203007A WASHER FLAT 12 N63-60 7.16
D0203008A WASHER, FLAT D=15 2.26
D0203009A WASHER, FLAT 16 N63-60 10.79
D0203013A M24 FLAT WASHER N63-60 11.97
D0305004A WASHER, TAB 6.4 UN 1.74
D0305006A WASHER, TAB 10.5 2.76
D0305007A WASHER 2.86
D0305029A TAB WASHER 3.21
D0307085A SAFETY WASHER D=8,4 5.59
D0307086A TAB WASHER 8.70
D0307126A TAB WASHER- BRASS 9.16
D0307156A Tab Washer D=10.5 9.11
D0311001A SPRING WASHER 1.91
D0311003A WASHER, LOCK A 5.3 DIN 127B 2.95
D0311004A SPRING WASHER B6 DIN 127B 2.90
D0311005A SPRING WASHER 1.13
D0311006A M10 SPLIT LOCK WASHER DIN 127 1.76
D0311007A WASHER 1.91
D0311009A SPRING WASHER UNI 1751 1.87
D0311010A Washer A17 1.21
D0311011A SPRING WASHER 1.40
D0311012A SPRING WASHER 1.72
D0311014A LOCKWASHER B24 UNI 1751 3.93
D0312003A WASHER, SPRING 0.37
D0312005A LOCK WASHER, SPRING M6 0.44
D0312006A LOCKWASHER, SPRING M8 0.26
D0312007A WASHER 1.78
D0312008A LOCKWASHER M12 DIN 7980 STEEL 1.05
D0315007A WASHER 7.12
D0315009A WASHER D40 2.44
D0318113A DOWEL PIN 9.89
D03183019A ELBOW 90 DEG-JHSV 0.00
D0319093A PIN, HARDENED 2.39
D0319390A Pin 6 L=14 0.00
D0321026A COTTER PIN 0.80
D0321032A 1.91
D0329081A Spring PIN 6 x 20 0.00
D0329082A DOWEL PIN 8.01
D0329083A Spring PIN 6 x 28 0.00
D0330170A SPRING PIN 1.74
D0330210A SPRING PIN 4.35
D0330212A SPRING STRAIGHT PIN DN 4X24 2.50
D0330215A PIN, ROLL 4x30 din 1481 2.67
D0330218A Spring Pin 12.18
D0330245A PIN, ROLL 5X 1.75
D0330248A PIN 5 X 16 0.30
D0330293A SPRING PIN 1.74
D0342001A WASHER M4 INTERNAL TOOTH 0.09
D0342002A WASHER, LOCK INTERNAL TOOTH 1.80
D0342003A LOCK WASHER M6 2.09
D0342004A 5/16" WASHER, ZINC PLATED 8 N6 1.82
D0342005A Lock Washer M10 1.74
D0342006A LOCKWASHER 12 N63-62 3.07
D0342007A LOCKWASHER 4.44
D0342008A M14 WASHER, INTERNAL TOOTH 6.79
D0342009A WASHER 16 "SCHNOOR" 1.74
D0342013A WASHER, LOCK-INTERNAL TOOTH 2.25

 
166



November 2025 Diesel Engine Parts List

D0342053A WASHER 1.22
D0342054A INTERNAL TOOTH LOCKWASHER 2.61
D0342055A WASHER, SPRING M10 5.02
D0343001A WASHER, CONICAL SPRING 4X0.7 1.00
D0343002A WASHER, SPRING 2.86
D0343003A WASHER 1.75
D0343004A SPRING WASHER 3.35
D0343005A WASHER 6 X 1.4 2.12
D0343006A CONICAL SPRING WASHER 2.41
D0343007A SPRING WASHER 8x1.9 3.47
D0343008A ELASTIC WASHER 5.11
D0343009A WASHER CONICAL HELICOIL 0.29
D0343010A SPRING WASHER 3.06
D0343011A ROSETTA EL. CONICA 10X2.6 0.27
D0343012A CONICAL SPRING WASHER 12X2, 2 2.86
D0343013A SPRING WASHER M12 3.06
D0343014A WASHER, SPRING M12 0.00
D0343015A WASHER 2.61
D0343016A SPRING WASHER 14 X 3 3.44
D0343017A WASHER 2.27
D0343018A WASHER M16 4.80
D0343020A PIN 4.35
D0343023A WASHER 6.73
D0343023AA WASHER 21 X 37 0.00
D0343027A WASHER 24X5.4 UNI8836 14.57
D0343055A WASHER M8 X 1.5 0.86
D0343059A CONICAL SPRING WASHER 10X2.5 0.42
D03436040A LOCKWASHER 2.00
D0345007A SNAP RING 1.04
D0345014A RING, RETAINING A25 2.61
D0345018A RETAINING RING 1.42
D0345057A RETAINING RING B18 1.18
D0345059A SNAP RING A22 UNI7433 0.71
D0345062A SNAP RING A26 UNI7433 0.79
D0345070A SNAP RING 2.50
D0346012A RING, SNAP 3.48
D0346018A Seeger 28 0.00
D0346019A RING, SNAP D30 1.51
D0346020A CIRCLIP 3.39
D0346026A RETAINING RING D40 2.14
D0346027A SNAP RING 42 UNI 7437 4.17
D0346028A RETAINING RING D=45 1.06
D0346031A ELASTIC RING 1.37
D0346032A RING, SNAP 52 UNI 7437 5.92
D0346034A ELASTIC RING 58 2.42
D0346036A RING, SNAP 62 UNI 7437 3.30
D0346038A SNAP RING M68 7.96
D0346040A ELASTIC RING D-72 1.65
D0346041A CIRCLIP D75 UNI 7437 5.22
D0346044A SNAP RING D=85 5.99
D0346045A RING, SNAP 90 UNI 7437 4.71
D0346049A RETAINING RING 110 UNI7437 1.93
D0347002A RING, RETAINING 0.50
D0347005A SNAP RING 2.85
D0347008A Circlip 12 2.40
D0347011A SNAP RING,M15 DIN 471 2.50
D0347013A RING, SNAP D17 3.19
D0347016A SNAP 3.33
D0347020A RETAINING RING 25 UNI7435 3.48
D0347022A RING, SNAP 28 DIN 471 0.54
D0347023A RING, SNAP 30 UNI 7435 2.88
D0347026A RETAINING RING D=35 2.00
D0347029A ELASTIC RING D40 1.00
D0347033A LOCKWASHER 2.00
D0347035A RETAINING RING 1.14
D0347041A RETAINING RING 70 UNI7435 1.04
D0347047A SNAP RING  100M DIN 471 6.67

 
167



November 2025 Diesel Engine Parts List

D0348104A WASHER, SPRING D=6.4 1.78
D0351018A DOWEL 1.74
D0351101A PARALLEL PIN 5.00
D0351347A Pin 5 x 14 Type A 0.00
D0351377A PARALLEL PIN 15.65
D0351380A Pin 8 x 20 Type A 0.00
D0351381A PARALLEL PIN M86X22 NOT 33.33
D0351398A CYLINDER PIN 10M 6X20 9.85
D0351400A SPINA CILINDRICA 10X24 TIPO A 4.35
D0351418A Pin 12x22 Type A 0.00
D0351419A DOWEL PIN M12 x 24 1.82
D0351479A REFERENCE DOWEL 5x10 Din 7 8.82
D0351480A REFERENCE DOWEL 6m6x12 12.38
D0351510A Parallel Pin 8 x 12 Type B 9.73
D0351646A PIN 6.95
D0351647A PIN -5M6X12 UNI 1707-X5 CR 2.09
D0351679A PIN (8M6X14 UNI 1707-X5 CRNI 1 7.82
D0351702A PIN, 10M6X25 UNI 1707-X5 3.69
D0365021A Headless Screw 0.40
D0365032A THREADED PLUG M6X6 UNI 5929 3.74
D0365042A GRANO M8X8 45H 0.71
D0365044A M8X12 HEX SOC SETSCREW 0.22
D0365051A GRAIN M10X10 45H 0.82
D0365056A FLYWHEEL SET SCREW 1.84
D0366084A SCREW M8 x 16 1.46
D0366089A Screw M8 x 30 0.00
D0367041A SCREW, M8 X 10 SOC SET W/CONE 2.90
D0367116A SET SCREW M4 X 16 A4-70 0.58
D0367140A HEXAGON SOCKET SET SCREW W/CON 1.70
D0411003A BALL, STEEL DIN 5401 5.00
D0411004A BALL 5/16" 2.12
D0411019A BALL 1.87
D0500012A INSERT, HELI-COIL 6 N6 6.64
D0500013A HELI-COIL 5.80
D0500016A Helicoil Added Thread M8 x 8 5.79
D0500017A INSERT, HELICOIL m8 x 1.25 3.50
D0500018A Helicoil Added Thread M8 x 16 2.40
D0500022A HELI-COIL INSERT, M1 9.25
D0500027A INSERT, HELI-COIL 12N6 3.75
D0500047A HELICOIL M20 X 2.5 8.16
D0500122A HELI-COIL FINE THREAD M12 x 1. 2.20
D0500126A HELICOIL M14X1.5mmX14 2.58
D0500131A HELICOIL, M16X1.5mmX16 2.58
D0710008A BALL BEARING "8208" 23.05
D0710009A BALL BEARING 6205 12.52
D0710010A BEARING 6305-C3 35.04
D0710012A BALL BEARING RIV 6202 10.24
D0714001A BEARING 4207-A-MHC 38.18
D0715001A BEARING 0.00
D0790059A UNION SO 6095 6-1/8 85.21
D1015008A SGL ENDED OPEN JAW WRENCH 13MM 7.50
D1016004A COMBINATION WRENCH 8 X 10 34.58
D1016016A COMBINATION WRENCH 17X19 12.20
D111107001 S/W VALVE LOGIC MODIFICATION 3,530.00
D1302005A SCREWDRIVER 8.20
D2005011A KEY 5x7.5 2.10
D2005012A WOODRUFF KEY 5x9 uni6606 din 6 3.98
D2005013A KEY 6X9 UNI 6606  DIN 6888 ISO 12.60
D2005014A SHIM 6X10 UNI6606 5.22
D2008057A KEY, PARALLEL 5X5X25 UNI 660L 6.76
D2008077A PARALLEL KEY 6X6X25 1.65
D2008095A FEATHER KEY 0.82
D2008112A PARALLEL KEY 8.62
D2008113A KEY A 10X8X32 UNI 66 4.72
D201173A WASHER 6,4X11 0.00
D2252004A BALL HEAD M8 136.01
D2252034A ARTICULATION, FEMALE 111.35

 
168



November 2025 Diesel Engine Parts List

D2252035A BALL JOINT 0.00
D2253003A BALL HEAD JOINT 0.00
D2253004A ROD, SPHERICAL END - MALE 122.60
D2253033A BALL HEAD JOINT 0.00
D2253034A UNIBAL JOINT 114.66
D2448106A 45 DEG. GREASE FITTING M6 2.92
D261.205.337-01 2 WAY CONNECTOR KIT 11.85
D2851022A FLANGE 359.96
D2851024A FLANGE 1,551.00
D2861331A FLANGE NP16 ND65 UNI 2278 1,808.46
D2901322A GASKET DN250-PN6 151.94
D2901324A GASKET 75.19
D2910322A GASKET 83.98
D2911013A PACKING 17.16
D2911015A PACKING FOR FLANGE 24.74
D2911034A GASKET DN 40-PN16 15.49
D2911414A DN 50PN16 GASKET 0.00
D2925001A PACKING G 10X14 7.02
D2925002A GASKET 1.67
D2925003A GASKET 14x18 UNI 3443 6.15
D2925004A Packing Ring 17 x 22 UNI 3443 9.92
D2925005A PACKING RING 5.88
D2925006A GASKET, COPPER 22 X 26 X .7 4.43
D2925007A GASKET 5.22
D2925008A JOINT RING 28X32 5.22
D2925009A GASKET 32 X 36 UNI 3443 9.25
D2925010A GASKET 34 x 39 6.19
D2925013A GASKET 4.80
D2925101A GASKET 10X14 0.00
D2925110A GASKET 20.87
D3016008P SHEATH 12.00
D3016019P SLEEVE 135.63
D3016021P RUBBER SLEEVE PN<5 129.63
D3017001A PIPE WRENCH FOR RUBBER SLEEVE 0.00
D3017004A CLAMP 11.47
D3017005A HOSE CLAMP 40-60 16.52
D3017006A CLAMP, HOSE W/WORM GEAR 21.62
D3017007A CLAMP 80-100 20.00
D3017008A CLAMP 90-110MM 20.90
D3017012A PIPE WRENCH FOR RUBBER SLEEVE 0.00
D3017020A CLAMP 9.39
D3017021A Hose Clamp 16 - 25 W5 DIN 3017 9.39
D3017022A CLAMPING COLLAR 25-40 12.90
D3017023A HOSE CLAMP 50-70 12.41
D3017024A CLAMP 70-90MM 20.65
D3017026A HOSE CLAMP 16-27 19.19
D3017027A HOSE CLAMP 23-35 0.00
D3017028A CLAMPING HUB DIN 2017 GBS38/13 16.94
D3017029A CLAMP, HOSE 12.00
D3017057A Collar Heavy Duty 68-71 W4 62.40
D3017058A CLAMP 72-75 W4 64.53
D3017062A HOSE CLAMP 72.57
D3017065A Collar "C1" 100-103 W5 79.60
D3017075A CLAMP 86.91 84.19
D3017076A HEAVY DUTY HOSE CLAMPS 64.13
D3017085A CLAMP, HOSE HEAVY DUTY 7.38
D3017093A CLAMP 86.94 138.93
D3017099A CLAMP 6.71
D3017101A CLAMP 10.49
D3076002A TUBE STOP CLAMP 52.18
D3076003A CLAMP STOPS TUBE D 38 33.91
D3076009A CLAMP D=70 68.69
D3077003A CLAMP 6.96
D3077004A Clamp D10 6.92
D3077006A HOSE CLIP 6.61
D3077008A PIPING CLAMP D25 6.61
D3077009A CLAMP D=30 14.98

 
169



November 2025 Diesel Engine Parts List

D3078020A HOSE CLAMPS 0.00
D3078021A CLAMP 38,5-43 20.84
D3078031A CLAMP, HOSE 9.10
D3078032A HOSE CLAMP 76,5-84 "GEATEC" 15.65
D3078033A CLAMP 80-88 16.21
D3078035A CLAMP 19.59
D3078036A CLAMP 22.61
D3078040A CLAMP 28.25
D3078043A CLAMP 95.75
D3078045A CLAMP 61.85
D3078046A CLAMP 34.43
D3078047A HOSE CLAMP 12.20
D3079005A JOINT, STRAUB-FLEX 1L-76.1 556.72
D3079087A STRAUB JOINT 804.43
D3079098A HOSE CLAMP 554.05
D3079110A GIUNTO STRAUB GRIP-L D 0.00
D3079112A STRAUB-GRIP-L.D.44.5 269.19
D3081007A LOCKWASHER 13X8.7X1 4.70
D3081008A BONDED SEAL RING 2.64
D3081010A SEAL WASHER 16X10.7X1.5 3.56
D3081013A RING, SEALING 12 6.26
D3081015A WASHER 3.01
D3081016A SEAL RING 24X16.7X1.5 7.33
D3081027A RING, SEALING M42 6.19
D3081051A WASHER 22X14, 7X1, 5 4.92
D3081054A 1/2" BSPP CHECK WASHER SS 12.00
D3081060A WASHER 22.00
D3090003P RING PACKING 12X6X1 4.17
D3090004P GASKET 6.62
D3090005P PACKING 13X8X1 4.93
D3090007P GASKET 14X9X1 2.10
D3090008P COPPER WASHER M10x14x1 0.21
D3090010P GASKET 4.47
D3090012P WASHER, COPPER 10 4.70
D3090013P Copper Washer 16x12x1 2.35
D3090016P COPPER WASHER 18X10X1 0.45
D3090017P GASKET 2.08
D3090020P PACKING 4.35
D3090023P PACKING 20x16x1 3.40
D3090025P GASKET 1.17
D3090026P PACKING (22X16) 2.50
D3090027A PACKING 18 x 22 x 1 1.81
D3090027P COPPER WASHER 18X22X1 1.30
D3090029A GASKET 1.00
D3090032P PACKING 24X14X1 13.38
D3090033P PACKING 24X18X1 4.35
D3090037P GASKET, COPPER 21X25X1 5.07
D3090038P GASKET, COPPER 26x20x2 3.61
D3090039P GASKET 9.57
D3090041P GASKET 27x22x1 2.03
D3090044P PACKING 1.27
D3090049P COPPER, WASHER  30x24x1CU 4.17
D3090050P RING GASKET 32X27X1 3.39
D3090054P GASKET, COPPER 34 x 28 x 1 6.89
D3090057P PACKING 0.97
D3090061P PACKING 36 X 30 X 1 6.29
D3090063P GASKET, COPPER 38 x 28 x 1 4.79
D3090067P GASKET 40x34x1 8.70
D3090068P PACKING 10.21
D3090071P GASKET42 x 34 x 1 10.44
D3090280A WASHER, COPPER A 5.5X8 1.74
D3090281A GASKET 9.5X6.9X1 3.41
D3090282A GASKET 2.78
D3090283A GASKET 2.35
D3090284A WASHER, COPPER0 3.46
D3090285A WASHER, COPPER 15.5 X 12 X 1.5 4.35
D3090286A RING GASKET 16.5x12.5x1 5.34

 
170



November 2025 Diesel Engine Parts List

D3090287A GASKET 16,5 X 13,5 X 1 8.26
D3090288A JOINT RING 6.86
D3090293A COPPER GASKET 18X14X1,5 5.22
D3090294A GASKET 18,5x15x1 4.49
D3090295A GASKET 8.40
D3090301A Gasket Copper 7.77
D3090302A COPPER FLAT WASHER 22X14X1.5d3 3.65
D3090304A GASKET COPPER 22x16x1.5 5.34
D3090308A WASHER, COPPER 17X23X1.5 2.53
D3090311A GASKET 24x16x1.5 3.21
D3090313A WASHER, COPPER 2.89
D3090316A GASKET 25 X 22 X 1 1.20
D3090317A PAKCING 26x18x1 1.00
D3090319A COPPER GASKET 5.22
D3090320A GASKET 26x21x1.5  DIN 7603 5.12
D3090322A USE D3090323A 0.00
D3090323A JOINT RING 4.35
D3090324A GASKET 27x22x1.5 2.53
D3090327A GASKET 4.00
D3090332A GASKET 30 X 24 X 1.5 6.60
D3090338A 0175007A 4.87
D3090344A GASKET 6.44
D3090345A COPPER RING GASKET 7.28
D3090349A FLAT WASHER 2.44
D3090353A WASHER, COPPER A 33X39 10.45
D3090357A GASKET 10.44
D3090358A GASKET 10.44
D3090359A GASKET 42X36X2 3.42
D3090361A GASKET 45X35X1.5 63.58
D3090374A GASKET 2.35
D3090413A GASKET 16X12X1 0.00
D3090413P PACKING 4.24
D3090420P RING PACKING 19X14X1 1.67
D3090998A GASKET 20X17X1 3.00
D3092327A GASKET 0.00
D3093011A SEAL, OIL MIM 10X22X7 12.00
D3093025A SEAL, OIL MIM 15X32X7 4.72
D3093033A SEAL, OIL MIM 18X35X7 4.83
D3093042A SEAL, OIL MIM 22X40X7 DIN 3760 35.93
D3093056A SEAL RING 25.19
D3093057A SEAL, OIL MIM 30X47X6 8.00
D3093058A SEAL RING 3.56
D3093059A SEAL, OIL MIM 30X50X10 6.67
D3093064A GASKET DIN 3760 5.50
D3093070A GASKET 35x60x10 32.17
D3093077A SEAL RING 0.00
D3093080A GASKET 9.63
D3093086A GASKET 0.00
D3093088A SEAL 45X65X10 VITON 46.75
D3093093A SEAL RING 22.85
D3093095A SEAL PLAIN 9.33
D3093153A RING, SEAL- MCM 37.72
D3112009A ORING 2-011 NITRILE 0.20
D3112405A ORING 0.34
D3112409A ORING 1.72
D3112413A O-RING 11.10 X 1.78 0.00
D3112420A O-RING 21.95 X 1.78   2-020 Si 1.06
D3112421A ORING 23.52 x 1.78 4.01
D3112424A GASKET 1.67
D3112605A O.RING 2-008 VITON 1.74
D3112609A ORING, VITON 2-011-V75 0.82
D3112610A ORING 8.74X1.78 0.49
D3112613A O-RING 11.10 X 1.78 3.05
D3112614A O-RING 2-014 Viton 12.42 x 1.7 2.36
D3112615A O-RING  14,00X1,78 4.92
D3112619A O-RING 2.26
D3112620A ORING 21,95 X 1,78 3.86

 
171



November 2025 Diesel Engine Parts List

D3112621A O-RING 23.52 X 1 3.65
D3112623A ORING 2-023 V747-75 0.52
D3112624A ORING 28.30 X 1.78 2.45
D3112626A ORING 1.78mm x 31.47mm FKM 2.36
D3112629A O-RING 0.00
D3113038A ORING 2-135 NITRILE 0.35
D3113058A O-RING 2-155 NITRILE 4.17
D3113404A ORING 28.25X2.62 3.13
D3113407A O RING SEAL 9L19X2.62 2.00
D3113409A ORING 10.77X2.62 2.02
D3113412A ORING 13.10 X 2.62 SILICONE 9.25
D3113413A ORING 0.00
D3113417A PACKING 12X2.62 3.64
D3113418A O-RING SEAL 3.30
D3113419A ORING 2-116 S604-70 5.22
D3113420A ORING 20.29 X 2.62 1.73
D3113421A O RING SEAL 21.89X2.62 4.70
D3113424A ORING 4.55
D3113425A ORING, 28.42 X 2.62 VITON 1.58
D3113426A ORING 2-123 S604-70 5.79
D3113427A ORING 4.00
D3113428A O-RING 2-125 Silicone 32.99 x 2.07
D3113429A O-RING 2-126 4.89
D3113430A SEAL RING 2-127 S604-70 3.44
D3113431A ORING 37.77 X 2.62, 2-128 NITR 7.26
D3113432A SEAL RING 2-129 S604-70 5.21
D3113433A ORING 2-130 SILICONE 5.42
D3113435A O RING 2-132 SILICONE 9.12
D3113436A ORING 45.69 x 2.62 9.19
D3113437A ORING 2-134, S604-70 9.55
D3113438A O-RING SEAL 3.13
D3113439A ORING 3200*  2-136 7.07
D3113441A O RING  2-138 S604-70 2.57
D3113442A ORING  2-139 S604-70 2.00
D3113443A O-RING 56, 82X2, 62 0.00
D3113444A ORING 0.00
D3113447A O-RING 2.73
D3113448A Oring 4.45
D3113450A "O-RING" SEAL 0.00
D3113451A SEAL RING 2-148 S604-70 19.56
D3113452A O RING SEAL 71.12X2.62 5.04
D3113453A ORING 2-150 S604-70 6.00
D3113455A ORING 2-152 S604-70 13.07
D3113456A ORING 14.08
D3113458A ORING 101.27 x 2.62 23.00
D3113468A O RING 145.72X.2.62 5.04
D3113541A O-RING SEAL 0.00
D3113604A ORING 2-122 VITON 2.46
D3113606A ORING 4.73
D3113607A ORING 2-110 VITON 2.08
D3113608A O-RING 9,93X2,62 12.09
D3113609A GASKET 10.77x2.62 2.26
D3113610A O-RING  5-615 Viton 11.91X2.62 3.15
D3113613A ORING 2.90
D3113614A ORING 2.43
D3113617A ORING 2.12
D3113619A ORING 1.73
D3113620A ORING (2-117 V747-75) 2.52
D3113621A SEAL RING 2.76
D3113622A ORING 3.65
D3113623A ORING 2-120 6.83
D3113624A ORING 4.40
D3113625A ORING 2-122 V747-75 2.60
D3113626A ORING 4.84
D3113627A GASKET 31.42X2.62 3.60
D3113628A O RING 32.99X2.62 7.37
D3113629A O RING 34.59X2.62, 2-126 VITON 6.52

 
172



November 2025 Diesel Engine Parts List

D3113630A ORING 4.39
D3113631A O RING SEAL 37.77x2.62 4.71
D3113632A O-RING SEAL 3156  2-129,N497 3.92
D3113633A ORING 5.37
D3113634A ORING SEAL 5.99
D3113635A O RING 44.12X2.62 VITON 8.45
D3113636A ORING 2-133 Viton 45.69 x 2.62 7.59
D3113637A O-RING SEAL 7.37
D3113638A O-RING 48,90X2.62 0.00
D3113639A ORING SEAL 10.58
D3113640A ORING 52.07 X 2.62, VITON 4.18
D3113641A SEAL RING 10.48
D3113642A ORING 2-139 VITON 55.25 X 2.62 3.00
D3113643A ORING 56.82 X 2.62 6.09
D3113644A SEAL RING  58.42X2.62 6.27
D3113648A ORING 5.50
D3113650A O-RING 67, 95X2, 62 0.00
D3113651A ORING 2-148 6.96
D3113652A O-RING 71.12X2.62 2.67
D3113654A ORING 9.80
D3113655A "O-RING" SEAL 0.00
D3113656A O-RING  88,57X2,62 8.90
D3113658A O RING SEAL 101,27X2,62 16.71
D3113663A O-RING 1.73
D3113671A O-RING  23,81X2,62 3.48
D3114022A SEAL RING 0.00
D3114024A O.RING 5-321 N497-70 (OBS USE 0.00
D3114031A ORING 2-226,N497-70 4.75
D3114037A SUPERSEDED BY D3114437A 0.00
D3114047A ORING 2.09
D3114059A ORING 2-247 NITRILE 0.68
D3114401A O-RING 41.28 x 3.53 13.87
D3114403A ORING 9.68
D3114404A O-RING 9.32
D3114407A SEAL RING 6.80
D3114411A O-RING 20,22X3,53 WATER SEAL R 5.92
D3114412A ORING 21.82 x 3.53 3.09
D3114413A ORING 23.39 x 3.53 6.29
D3114415A GASKET 5-618 SILICONE 6.22
D3114418A O-RING 29,74X3,53 3.22
D3114420A ORING SEAL 6.00
D3114421A ORING 2.46
D3114422A ORING 36.09 x 3.53 8.20
D3114423A ORING '' SEAL 2.52
D3114424A ORING 3.99
D3114425A ORING 2-223 S604-70 9.44
D3114426A ORING 5-332 S604-70 10.60
D3114427A SEAL RING 10.29
D3114428A ORING SEAL 5.22
D3114429A ORING 2-225 S604-70 0.90
D3114430A O RING 49.20X3.53 6.95
D3114432A SEAL RING(Superceeded by D3114 0.00
D3114433A O-RING 53,57X3,53, 2-227 N497- 7.77
D3114434A SEAL RING 2-228 S604-70 15.05
D3114436A ORING 15.00
D3114437A O-RING 5-039 NITRILE 8.83
D3114438A SEAL RING 0.55
D3114439A ORING 5-703 S604 12.12
D3114441A O-RING 68.26 X 3.53 12.74
D3114442A O RING 69.44X3.53 13.38
D3114443A ORING 4.00
D3114444A SEAL RING 2-233 S604-70 2.23
D3114446A WATER SEAL RING 12.64
D3114447A SEAL RING 2-235 S604-70 21.87
D3114448A SEAL RING 2-236 S604-70 6.26
D3114449A O-RING 20.62
D3114450A ORING 14.77

 
173



November 2025 Diesel Engine Parts List

D3114451A O.RING 2-239 NITRILE 15.30
D3114453A O-RING SEAL 2-241 18.00
D3114454A Oring 8.07
D3114455A O RING SEAL 13.38
D3114456A O-RING 107,54X3,53 11.88
D3114463A 2-251 Silicone ORING 3.53 x 12 25.47
D3114464A SEAL RING 13.39
D3114464AR SEAL RING 5.40
D3114466A SEAL RING 139.29 X 3.53 11.15
D3114470A ORING 2-258 S604-70 33.75
D3114472A ORING 164.69x3.53 14.78
D3114473A O RING SEAL 34.34
D3114475A ORING 2-263 S604-70 24.44
D3114476A ORING 2-264 S604-70 23.45
D3114482A Oring 2-270 Nitrile 48.33
D3114490A ORING 52.39 X 3.53 N497-70 8.09
D311449A ORING 52.39X3.53 0.00
D3114601A ORING 5-327, V0747 5.52
D3114602A ORING 55.56 X 3.53 VITON 9.63
D3114605A O-RING 2.50
D3114607A ORING 13.87 X 3.53 0.00
D3114608A ORING 2.42
D3114610A O-RING 18.64 x 3.53 2.00
D3114611A ORING 2-211 VITON 4.25
D3114612A ORING 21.82 x 3.53 2.49
D3114613A O.RING 3.73
D3114614A ORING 3.04
D3114615A SEAL RING25,81X3,53 3.13
D3114616A ORING 26.57 x 3.53 1.94
D3114617A ORING 2-216 Viton 28.17 x 3.53 4.66
D3114618A ORING 2-217 V747-75 3.60
D3114619A ORING 4.14
D3114620A O-RING SEAL 8.67
D3114621A ORING 34.52 X 3.53 5.48
D3114622A ORING 36.09 x 3.53 7.02
D3114623A ORING 2-222 VITON (SUPERCEDES 19.28
D3114624A O-RING 39.60 X 3.53 VITON 7.51
D3114625A O-RING 6.57
D3114626A O-Ring 42.85mm ID X 3.53mm C/S 10.53
D3114627A ORING 44.04 x 3.53 8.70
D3114628A O-RING 45.36 X 3.53 VITON 27.12
D3114629A O-RING SEAL 6.15
D3114630A ORING 5-701 v0747 49, 20X3, 53 9.05
D3114631A ORING SEAL 4.87
D3114633A O-RING 6.59
D3114634A O-RING 9.30
D3114635A O.RING 5-702 VITON 9.65
D3114637A ORING 5-039 Viton 61.24 x 3.53 12.38
D3114638A ORING VITON 13.21
D3114639A O-RING 5-703 VITON 12.15
D3114642A O RING 69.44X3.53 9.57
D3114643A ORING 15.11
D3114644A ORING 2-233 Viton 10.88
D3114645A ORING 10.72
D3114646A ORING 74.61 X 3.53 10.01
D3114647A ORING 2-235 11.73
D3114648A ORING 82.14 x 3.53 14.53
D3114650A ORING 88.49 x 3.53 15.12
D3114651A O.RING 2-239 (V747-75) VITON 13.56
D3114653A O-RING SEAL 8.45
D3114655A O-RING 104, 37X3,53 0.00
D3114659A ORING 12.12
D3114660A O.RING 2-248 NITRILE 4475 17.58
D3114661A O-RING 2-249 Viton 26.65
D3114663A ORING 129.77X3.53 17.09
D3114664A ORING 1.83
D3114665A O RING SEAL 136-12x3.53 12.06

 
174



November 2025 Diesel Engine Parts List

D3114666A O-RING 139.29 x 3.53 26.95
D3114667A ORING 9.39
D3114670A SEAL RING 2-258 33.36
D3114672A O-RING 2-260-V75 12.96
D3114673A ORING 171.04x3.53 23.58
D3114674A ORING 2-262 V747-15 33.96
D3114676A O RING 2-264 VITON 34.15
D3114684A O-RING 240, 89X3, 53 0.00
D3114690A O-RING 52.39 X 3.53 10.36
D3115417A ORING 6.23
D3115418A O-RING 40, 64X5, 33 0.00
D3115421A O-RING 2-329, S604-70 7.40
D3115423A ORING 2-331 NITRILE 13.68
D3115424A O RING 59.69X5.33 4.18
D3115425A ORING 2-333SILICONE 2.62
D3115426A O-RING 16.11
D3115428A ORING 2-335 S604-70 21.84
D3115429A O-RING, OR-178 * NITRILE  74.6 17.30
D3115432A O RING 85.09X5.33 21.64
D3115434A O-RING 13.36
D3115436A SEAL RING 0.00
D3115457A O-RING SEAL 0.00
D3115458A WATER SEAL RING 2-366 N674-70 3.43
D3115614A O-RING 5-322 v0747 14.30
D3115617A ORING 0.00
D3115619A O-RING 43.82x5.33 9.80
D3115624A GASKET 12.86
D3115633A O-RING 6.66
D3115644A O-RING SEAL 123.19 x 5.33 19.06
D3136002A BULK HEAD UNION JIC 74.42
D3136003A Body JIC-JIC 9/16"- 18 0.00
D3136005A UNION  JIC-JIC 7/8" -14 28.14
D3136006A Passing Plate Connection JIC - 49.93
D3160003A SLEEVE 3.33
D3160009A FLARE SLEEVE 2.79
D3160033A NUT 3.33
D3160039A TUBE NUT 4.44
D3162002A SEAL RING 3.15
D3162003A SEAL RING 6.63
D3162004A SEAL RING O-RING 2-119 TYPE 0.00
D3162006A SEAL RING 4.00
D3162022A CHECK RING 6.59
D3162023A CHECK RING 3.73
D3162024A CHECK RING 2.13
D3162026A CHECK RING 2.40
D3165015A UNION 53.59
D3165016A UNION, L 7/8-14J 1/2G 59.50
D3165025A RUN ADJ TEE 1"5/8-12 JIC -" BS 201.05
D3165101A ADAPTER L 7/16-20 JIC 1/8 GAS 239.96
D3166005A BODY 8.72
D3166008A INTERMEDIATE STRAIGHT COUPLING 10.05
D3166009A ADAPTOR UNION SAE 37 18.18
D3166010A Body 0.00
D3167003A "T" UNION 31.30
D3167004A CASING 28.69
D3167005A T COUPLING FOR 73DEG FLARED PI 12.10
D3167009A ADAPTOR TEE SAE 37 39.06
D3167103A ADAPTER T 0.00
D3168002A FITTING 90 40.01
D3168005A BODY ELBOW 90* 7/8-14 JIC X 7/ 0.00
D3168006A BODY 57.92
D3169002A UNION 'T'' 7/16-20JIC(X2)_1/4 97.63
D3172014A UNION 1"-1" 27.40
D3173003A STRAIGHT PUSH-ON HOSE 1/2 21.91
D3173011A ELBOW, 90 DEG PUSH ON HOSE 0.00
D3173013A FITTING 90 G 1/4 162.50
D3175002A L FITTING WITH NUT 1/2-20 X TU 27.17

 
175



November 2025 Diesel Engine Parts List

D3175003A L FITTING WITH NUT 9/16-18 X T 27.18
D3175006A RACC. AD L 1"1/16-12  A113003/ 27.12
D3175008A UNION 57.60
D3176014A ADAPTOR BRAZE SAE 37 8.25
D3176018A BRAZE CONNECTOR MALE "JIC" 6.30
D3180004A SWIVEL, T 61.05
D3180007A ADAPTER, STRAIGHT END 30.32
D3180008A ADAPTOR 44.81
D3180009A ADAPTOR M16 X 1.5 8.17
D3181022A ADAPTOR 29.60
D3182003A CONNECTOR JIC-BSPP ORING AND R 12.58
D3182004A CONNECTOR 8 JIC-BSPP(1/4) ORIN 12.87
D3182005A Union 9/16-18 JIC -1/4" BSPP 133.03
D3182006A BODY 9.39
D3182008A UNION 7/8-14 JIC X 1/2 BSPP 27.12
D3182009A UNION 1 1/16-12 jic  x 3/4 GAS 31.50
D3182010A Body 26.96
D3182011A BODY 53.41
D3182012A UNION 100.24
D3182013A 7/16 x 20 JIC X 3/8" BSPP STEE 17.38
D3182014A CONNECTOR 6 JIC-BSPP (1/2) ORI 9.13
D3182015A CONNECTOR 8 JIC-BSPP (1/8) ORI 5.93
D3182016A CONNECTOR 12 JIC-BSPP (1/4) OR 6.60
D3182017A Body Fitting 55.99
D3182019A CONNECTOR 22 JIC-BSPP (3/4) OR 12.40
D3182054A NIPPLE, TUBE 167.31
D3182055A BODY 0.00
D3182059A NIPPLE, TUBE FOR C 10202 95.98
D3182080A NIPPLE TUBE FOR E 10202 37.72
D3182081A FITTING, 1/4 BSPP x 1/4 JIC 0.00
D3182082A ADAPTER 47.72
D3182087A CAP 28.00
D3182095A CONNECTOR 188.56
D3182103A CONNECTOR 25  SS JIC-BSPP (1") 128.40
D3182115A CASING 10.00
D3182116A CASING 6.13
D3182117A FITTING 77.81
D3182119A UNION 14.78
D3182120A HOUSING 39.97
D3182121A STUD COUPLING  FOR A-102067-10 6.25
D3182125A FITTING 29.38
D3182126A Union M22  x 1.5- JIC 7/8-14 0.00
D3182203A Straight Union 9.56
D3182205A UNION PIECE 11.60
D3182207A UNION PIECE 35.12
D3182209A CONNECTOR 14-16 JIC-BSPP ORING 26.81
D3182212A Body 69.38
D3182214A Connector 18.78
D3182255A UNION PIECE 7.83
D3183003A BODY 30.43
D3183004A FITTING 90 DEGREE 62.60
D3183005A UNION PIECE 22.32
D3183007A UNION''FOR'' 19.01
D3183008A Body 41.73
D3183009A BODY 66.72
D3183010A TUBE, 90 DEG ELBW FOR ZN-CR, V 59.99
D3183011A UNION 39.65
D3183013A UNION 38.99
D3183014A 90DEG ELBOW 6 JIC-BSPP (1/2) O 35.53
D3183015A Body 1/2-20 JIC GAS 0.00
D3183016A Union 90" 9/16-18 JIC -3/8" BS 31.30
D3183019A CONNECTOR 60.60
D3183020A Union 50.94
D3183022A Union "90* 1" 5/16-12 JIC - 3/ 42.38
D3183101A 90 DEGREE ELBOW M10X1/4JIC 38.65
D3183102A CASING 12.00
D3183103A Fitting 90deg M10x1 1/2/20 jic 23.93

 
176



November 2025 Diesel Engine Parts List

D3183104A BODY 39.66
D3183105A 90DEG ELBOW 8 JIC-14x1.5 ORING 38.38
D3183106A 90 DEG ELBOW 10 JIC-14x1.5 ORI 28.54
D3183107A UNION 37.56
D3183108A UNION 90 DEG 7/8 35.40
D3183111A 90° ELBOW M20X1.5 - JIC 7/8-14 40.49
D3183112A BODY 36.52
D3183113A 90DEG ELBOW 18-20 JIC-22x1.5 O 66.91
D3183114A 90 DEGREE ELBOWS M27X2 JIC 1"1 34.43
D3183203A Body 46.85
D3183205A FITTING, ELBOW 16.32
D3183206A ELBOW 90 DEG3/4 24.34
D3183209A 90 DEG ELBOW 6 JIC-BSPP (1/2) 32.41
D3183210A Union 90* 125.20
D3183301A ADAPTER 90 148.43
D3183310A 90 DEG FITTING 277.52
D3183316A FITTING A 90DEGREES ATT. JIC 1 293.87
D3183323A ELBOW 90 DEG 183.85
D3184004A UNION PIECE 52.06
D3184005A UNION PIECE 23.88
D3184009A FITTING T 1"1/16-12 JIC 3/4 GA 0.00
D3184013A Union "T" 59.12
D3184015A TEE, BRANCHS 15.25
D3184019A "T" FITTING 57.01
D3184023A BRANCHS TEE JIC BSPP O-RING + 61.55
D3184026A UNION 120.86
D3184040A CASING 44.24
D3184051A CASING 27.54
D3185001A CONNECTOR SWIVEL G 1/4" MALE - 23.10
D3185004A UNION PIECE 32.13
D3185005A UNION 9/16-18 JIC - 1/4" FEMAL 10.02
D3185008A UNION PIECE 43.35
D3185009A UNION PIECE 47.42
D3185010A Union 150.24
D3185012A UNION PIECE 45.21
D3185018A BODY 42.88
D3185103A CONNECTOR SWIVEL G 1/8 M - 7/1 137.02
D3186002A CONNECTOR 13.99
D3186006A UNION FEM 7/8 FEM-7/16 MALE 41.14
D3186009A REDUCING UNION JIC-FEMALE JIC 23.99
D3186010A Union JIC 25.46
D3186013A REDUCING UNION JLC-FEMALE JIC 26.67
D3186015A FITTING, STRAIGHT 1/16-12 33.83
D3186101A ADAPTOR, AIR VALVE TO START BU 21.17
D3186113A JUNCTION, STRAIGHT 1" 1/16-12 63.04
D3187001A BODY 15.65
D3187002A 90 DEG ELBOW COUPLING 21.13
D3187003A ELBOW 90 DEG 0.00
D3187005A 90DEG UNION ELBOW-SWIVEL 10 FE 24.00
D3187008A UNION ELBOW 30.98
D3187009A 90DEG UNION ELBOW 18-20 SWIVEL 57.96
D3187010A ELBOW JIC, 90°, 1" 5/16-12UN-2 33.60
D3187011A ELBOW, 90°, 1 5/8-12UN-2B 59.47
D3187040A 90 DEG JUNCTION MALE 122.81
D3187042A 90# ELBOW 117.37
D3188001A T JOINT JIC 1/2-20 UNF 27.17
D3188004A SWIVEL, T, 1/16-12UN-2B 38.39
D3188006A REVOLVING INTERMEDIATE T COUPL 28.52
D3188008A UNION PIECE 99.58
D3188009A FITTING T JIC1" 1/16-12 UNF 42.01
D3190001A SCREW M8X1 3.22
D3190002A HOLLOW SCREW M10X1 26.18
D3190003A SCREW 6.02
D3190004A SCREW M14X1,5 11.19
D3190005A SCREW 7.91
D3190008A SCREW M22X1,5 10.00
D3190053A DRILLED SCREW M12 X 1.5 127.75

 
177



November 2025 Diesel Engine Parts List

D3190054A DRILLED SCREW  A4-70 43.43
D3191013 SCREW 0.00
D3191013P SCREW 0.00
D3195019A 90 DEGREE LONG ELBOW JIC-GAS 132.47
D3195110A ADJUSTABLE EXTENSION 85.29
D3195113A LONG ELBOW 90 DEGREES 1"1/16-1 86.59
D3195201A ADAPTOR 90 7-16-20 JIC 1/8 GAS 313.10
D3297020A SCREW G 1/4 8.71
D3404502A COLLAR 25.61
D3404503A CLAMPS, COLLAR W/O PLATE PIPE 2.93
D3404505A COLLAR D=44,5 50.11
D3404506A COLLAR D=38 37.00
D3404508A CLAMP 86.26
D3404510A MANIFOLD 27.02
D3891045A VALVE, BALL 342.21
D3891051A BALL VALVE DN 10 35.99
D3891053A VALVE, BALL 81.60
D3891054A BALL VALVE 261.54
D3892001A BALL VALVE, SPECIAL 70.79
D3895005A THREE WAY BALL VALVE 353.30
D38999/26WH21SD 21 CRIMP SOCKET FEMALE CONTACT 177.27
D38999/26WH21SN 21 CRIMP SOCKET FEMALE CONTACT 177.35
D38999/26WH55SB 55 CRIMP SOCKET FEMALE CONTACT 172.02
D38999/26WH55SN 55 CRIMP SOCKET FEMALE CONTACT 162.66
D4711055A PRESSURE GAUGE 0-4 BAR, DUAL S 84.20
D4711057A MANOMETER 791.19
DA 866T-75FL WATER REGULATING VALVE 1,181.67
DA866T-75CM WATER REGULATING VALVE 4,128.45
DAH 143925 PLUG 2.50
DC 143105 CAP 1/4" 2.00
DCCA70D01 air duct DE 1,475.55
DCCZ70D01 AIR DUCT NDE 2,221.70
DG00529010J 15.60
DG006490033J SEAL 526.32
DG006810014J O RING SEAL 22.50
DG006810020J GASKET 2,266.50
DG006820005J WIPER SEAL ITEM # 2 196.56
DG006820005JF GASKET ITEM # 5 304.98
DG006820011J O-RING SEAL 28.08
DG006820016J O-RING 11.34
DG006820017J GASKET ITEM # 17 F 764.40
DG006820018J GUIDE BUSH 5,832.00
DG006820019J O-RING 11.34
DG006820021J SCREW 8.10
DG006820023J SET SCREW ITEM # 23 18.72
DG007020011J RUBBER INSERT FOR THE COUPLING 487.50
DG0123988005 LOW ELECTRICAL LEVEL INDICATOR 291.60
DG0123988006 THERMOSTAT 450.00
DG0123988008 GEAR PUMP 1,078.50
DG0123988010 COUPLING 129.00
DG0123988011 ELECTRIC MOTOR 2,445.00
DG0123988012 CHECK VALVE 240.00
DG0123988014 DIRECTIONAL ELECTRIC VALVE 5,385.00
DG0123988015 UNIDIRECTIONAL FLOW REGULATOR 390.00
DG0123988019 PRESSURE GAUGE CUTOFF 72.00
DG0123988020 PRESSURE GAUGE D.40 96.00
DG0123988021 BIDIRECTIONAL FLOW REGULATOR 130.50
DG0123988022 PRESSURE SWITCH 540.00
DG0123988024 3-WAY BALL VALVE 435.00
DG0123988025 CHECK VALVE 240.00
DG0123988027 WATER DIRECT CONTROL VALVE 1,575.00
DG0123988028 FLEXIBLE HOSE 144.00
DG0123988029 FLEXIBLE HOSE 282.00
DG0123988030 FLEXIBLE HOSE 282.00
DG110025058O THERMOSTAT 1,455.00
DG110025188O PRESSURE SWITCH 1,402.50
DG110025198O PRESSURE SWITCH 1,402.50

 
178



November 2025 Diesel Engine Parts List

DG110025268O PRESSURE GAUGE DIA 63 0-160 BA 360.00
DG110025308O PRESSURE GAUGE DIA 63 0-100 BA 270.00
DG113258058O THERMOSTAT 1,455.00
DG113258188O PRESSURE SWITCH 1,402.50
DG113258198O PRESSURE SWITCH 1,402.50
DG113258268O PRESSURE GAUGE DIA 63 0-160 BA 360.00
DG113258308O PRESSURE GAUGE DIA 63 0-100 BA 270.00
DG113824058O THERMOSTAT 577.50
DG113824168O PRESSURE SWITCH 742.50
DG113824178O PRESSURE SWITCH 742.50
DG113824248O PRESSURE GAUGE DIA 100 0-160 B 360.00
DG113824288O PRESSURE GAUGE DIA 100 0-100 B 360.00
DG113897001J CYLINDER BARREL 23,474.07
DG113897002J STEM 13,919.07
DG113897003J PLATE DISTRIBUTION 1,912.21
DG113897006J BEARING TYPE INA 3,025.50
DG113897008J PISTON 2,843.37
DG113897009J PLATE PISTON 575.93
DG113897011J RING NUT LOCKING 317.44
DG113897012J RING BRAKE 790.58
DG113897013J BUSH GUIDE 2,075.47
DG113897014J HOLDER GUIDE BUSH 852.56
DG113897015J RING SECTOR 285.70
DG113897016J PLATE LOCKING 110.35
DG113897017J BUSH GUIDE 822.33
DG113897018J PIPE 146.63
DG113897019J PIN 55.93
DG113897020J COLLAR 5.76
DG113897021J CONNECTION 65.00
DG113897022J PLUG 3.02
DG113897023J PLUG 15.12
DG113897024J PLUG 15.12
DG113897025J NUT LOW 37.79
DG113897026J NUT BLIND 31.74
DG113897028J SET SCREW 1.51
DG113897029J SCREW HEX SOCKET CIL. 1.51
DG113897030J SCREW HEX SOCKET CIL. 22.67
DG113897031J SEAL BONDED 9.07
DG113897032J SEAL BONDED 1.51
DG113897033J SEAL BONDED 1.51
DG113897034J SEAL BONDED 6.05
DG113897035J JOINT BALL 4,184.19
DG113897036J SPRING 4.53
DG113897037J BALL 1.51
DG113897038J VALVE 1,047.56
DG113897039J SCREW HEX SOCKET CYL. 6.05
DG113897040J RING SEEGER 216.16
DG113897041J SEALS 1,064.85
DG113897042J SEAL 728.89
DG113897043J SEAL 126.96
DG113897044J SEALS 214.43
DG113897045J O-RING 454 26.11
DG113897046J ORING 880 7.68
DG113897049J SCREW HEX SOCKET CYL. 6.05
DG113897050J WASHER 15.12
DG113897051J ORING 213 36.26
DG113901003J OIL LEVEL INDICATOR 243.00
DG113901004J BALL VALVE 120.00
DG113901005J TEMPERATURE SWITCH 1,374.00
DG113901006J LEVEL SWITCH 633.00
DG113901009J PUMP 56,700.00
DG113901010J PUMP 2,760.00
DG113901011J CHECK VALVE 96.00
DG113901013J CONNECTION 646.50
DG113901014J E/MOTOR 20,595.00
DG113901017J ELECTR-SAFETY VALVE 3,180.00
DG113901018J SEQUENCE VALVE 1,038.00

 
179



November 2025 Diesel Engine Parts List

DG113901019J CHECK VALVE 859.50
DG113901020J CHECK VALVE 859.50
DG113901023J BLOCK OLEODYNAMIC 5,625.00
DG113901024J BALL VALVE 120.00
DG113901025J PRESSURE GAUGE CUT-OFF 120.00
DG113901026J PRESSURE GAUGE 100/250 225.00
DG113901027J PRESSURE GAUGE 100/160 225.00
DG113901028J PRESSURE SWITCH 1,011.00
DG113901029J PRESSURE SWITCH 739.50
DG113901030J MAX PRESSURE VALVE 1,105.00
DG113901031J MAX PRESSURE VALVE 1,105.00
DG113901032J SOLENOID VALVE 394.50
DG113901033J SOLENOID VALVE 394.50
DG113901034J HAND DISTRIBUTOR 505.18
DG113901036J BALL VALVE 120.00
DG113901037J PUMP 723.00
DG113901039J COUPLING 264.00
DG113901040J E/MOTOR 1,650.00
DG113901042J PRESSURE GAUGE CUT-OFF 265.50
DG113901043J PRESSURE GAUGE DIA 63 0-250 BA 67.50
DG113901044J BALL VALVE 120.00
DG113901045J CHECK VALVE 531.00
DG113901049J COUPLING 115.50
DG113901051J CHECK VALVE 285.00
DG113901052J PNEUMATIC CONTROL VALVE 1,581.00
DG113901053J CUT-OFF VALVE 2,836.50
DG113901054J CHECK VALVE 294.00
DG113901055J PRESSURE GAUGE DIA 63 0-160 BA 225.00
DG113901059J CHECK VALVE 144.00
DG113901060J CHECK VALVE 595.50
DG113901062J PRESSURE SWITCH 459.00
DG113901063J MAX PRESSURE VALVE 430.50
DG114037020J PRESSURE SWITCH 520.00
DG114109004J PLUG FOR FILLING 104.17
DG114109005J THERMOSTAT 1,645.50
DG114109016J PRESSURE SWITCH 1,426.50
DG114109017J PRESSURE SWITCH 2,130.00
DG114109019J NON RETURN VALVE 262.50
DG114109023J VALVE, SHUTOFF MANOMETER 170.63
DG114109028J PRESSURE GAUGE 187.50
DG114109045J PRESSURE GAUGE 73.50
DG114109241J PRESSURE GAUGE 165.00
DG114109242J PRESSURE GAUGE 237.00
DG114343003J OIL LEVEL INDICATOR 117.00
DG114343005J THERMOSTAT 874.50
DG114343006J LEVEL SWITCH 645.00
DG114343014J NON RETURN VALVE 91.50
DG114343020J NON RETURN VALVE 262.50
DG114343021J NON RETURN VALVE 262.50
DG114343026J PRESSURE GAUGE 237.00
DG114343027J PRESSURE GAUGE MGF 100/160 187.50
DG114343028J PRESSURE SWITCH 1,186.50
DG114343029J PRESSURE SWITCH 1,140.50
DG114343032J SOLENOID VALVE DKU-1714/N-24DC 1,093.06
DG114343033J LEVER DISTRIBUTOR DH-0141 1,076.11
DG114343034J BALL VALVE KHR-3/8" 101.81
DG114343035J MODULAR CHECK VALVE HR-011 211.30
DG114343042J FLEXIBLE COUPLING ND 16 124.67
DG114343046J PRESSURE GAUGE 73.50
DG114417008J SUCTION FILTER 45.61
DG114417015J FILTER 251.15
DG114417015J-1 FILTER HOUSING W/INDICATOR 740.44
DG114417027J PRESSURE GAUGE 182.29
DG115055007J PISTON 0.00
DG115055042J SCREW SET M12x30 0.00
DG115066005J STEM PLUG 294.77
DG115066006J PISTON 1,171.66

 
180



November 2025 Diesel Engine Parts List

DG115066007J PISTON 645.47
DG115066009J CONNECTION BLOCK 8,756.86
DG115066016J CONNECTION 147.38
DG115066017J BUSH 1,218.37
DG115066020J SCREW SET M12 X 40 4.53
DG115066021J GROWER 24 7.56
DG115066025J SEAL 412.67
DG115066026J SEAL 830.13
DG115066027J SEAL 830.13
DG115066028J SEAL 74.07
DG115066029J BUSH 1,345.35
DG115066030J SEAL 148.14
DG115066031J SEAL 637.91
DG115066033J O-RING 463 58.95
DG115066034J SEAL 76.38
DG115066035J O-RING 346 4.53
DG115066036J SEAL 10.58
DG115066037J O-RING 454 57.44
DG115066038J SEAL 279.65
DG115066039J SEAL 323.73
DG115066040J SEAL 190.47
DG115066041J SEAL 503.37
DG115066042J SCREW SET M12 X30 1.51
DG115066043J PLUG M30 33.59
DG115066044J BALL JOINT 2,225.12
DG115066045J SEEGER RING 146.63
DG115068031J SEALS 0.00
DG115357100J ELECTRONIC CARD TYPE 31802B 1,875.00
DG115357200J ELECTRONIC CARD TYPE 0338FM 2,085.00
DG116061003J OIL LEVEL INDICATOR 117.00
DG116061004J BALL VALVE 97.50
DG116061005J TEMPERATURE SWITCH 874.50
DG116061006J LEVEL SWITCH 201.00
DG116061011J NON RETURN VALVE 129.00
DG116061017J SOLENOID OPERATED RELIEF VALVE 2,025.00
DG116061018J SEQUENCE VALVE 729.00
DG116061019J NON RETURN VALVE 330.00
DG116061020J NON RETURN VALVE 330.00
DG116061021J RESTRICTOR 195.00
DG116061024J BALL VALVE 112.50
DG116061026J PRESSURE GAUGE DIA 63 93.00
DG116061027J PRESSURE GAUGE DIA 63 93.00
DG116061028J PRESSURE SWITCH 574.50
DG116061029J PRESSURE SWITCH 574.50
DG116061030J PRESSURE RELIEF VALVE 552.00
DG116061031J PRESSURE RELIEF VALVE 510.00
DG116061032J SOLENOID DIRECTIONAL VALVE (CO 169.50
DG116061033J SOLENOID DIRECTIONAL VALVE (CO 169.50
DG116061034J DISTRIBUTOR 892.50
DG116061036J BALL VALVE 112.50
DG116061043J PRESSURE GAUGE DIA 63 105.00
DG116061044J BALL VALVE 112.50
DG116061045J RELIEF VALVE 532.50
DG116061046J SUCTION FILTER CARTRIDGE 170.60
DG116061051J NON RETURN VALVE 330.00
DG116061052J HYDRAULIC OPERATED VALVE 879.00
DG116061054J NON RETURN VALVE 330.00
DG116061055J PRESSURE GAUGE 105.00
DG116061059J NON RETURN VALVE 330.00
DG116061060J NON RETURN VALVE 510.00
DG116061061J RESTRICTOR 297.00
DG116061062J PRESSURE SWITCH 523.50
DG116061063J NON RETURN VALVE 330.00
DG116251005J THERMOSTAT 525.00
DG116251016J PRESSURE SWITCH 742.50
DG116251017J PRESSURE SWITCH 742.50
DG116251024J PRESSURE GAUGE 0-160 BAR 360.00

 
181



November 2025 Diesel Engine Parts List

DG116251052J NON RETURN VALVE 195.00
DG116300014J ELECTRIC MOTOR 180 KW 4P V440 0.00
DG116330003J BALL VALVE 79.50
DG116330004J PLUG COMPLETE W/METAL NET FILT 40.50
DG116330005J LEVEL SWITCH 504.00
DG116330006J TEMPERATURE SWITCH 1,357.50
DG116330009J VARIABLE-DISPLACEMENT PUMP PVG 0.00
DG116330010J AUXILIARY GEAR PUMP PRESS. 180 0.00
DG116330011J AUXILIARY GEAR PUMP PRESS. 70 0.00
DG116330012J LANTERNE PIECE 0.00
DG116330013J COUPLING JOINT 261.00
DG116330014J ELECTRIC MOTOR 11,970.00
DG116330015J CHECK VALVE 73.20
DG116330017J HEAT EXCHANGER 5,008.14
DG116330018J CHECK VALVE 114.60
DG116330020J CHECK VALVE 114.60
DG116330021J PRESSURE RELIEF VALVE 1,485.00
DG116330022J PRESSURE RELIEF VALVE 1,091.70
DG116330023J SOLENOID VALVE 990.00
DG116330024J RESTRICTOR HOLE 221.25
DG116330025J TESTING COUPLING 229.20
DG116330026J BALL VALVE 784.50
DG116330027J PRESSURE GAUGE SHUT-OFF VALVE 402.60
DG116330028J PRESSURE GAUGE 218.75
DG116330029J PRESSURE GAUGE 0-160 BAR 390.00
DG116330030J PRESSURE SWITCH 325.00
DG116330031J PRESSURE SWITCH 1,026.00
DG116330033J PRESSURE RELIEF VALVE 3,147.00
DG116330034J SOLENOID VALVE 551.25
DG116330035J SHUTTLE VALVE 249.00
DG116330036J DIRECTIONAL VALVE 1,680.00
DG116330037J DIRECTIONAL VALVE 1,455.00
DG116330038J CHECK VALVE 315.00
DG116330039J DIRECTIONAL VALVE 876.00
DG116330040J DIRECTIONAL VALVE 876.00
DG116330041J CUT-OFF VALVE 2,055.00
DG116330042J CHECK VALVE 510.00
DG116330044J LANTERNE PIECE 0.00
DG116330045J COUPLING JOINT 261.00
DG116330046J ELECTRIC MOTOR 1,635.00
DG116330048J BALL VALVE 1/2" 55.50
DG116330049J BALL VALVE 3/8" 46.20
DG116330050J PRESSURE RELIEF VALVE 1,091.70
DG116330053J GEAR PUMP WORKING PRESSURE 80 0.00
DG116330055J COUPLING JOINT 40.50
DG116330056J ELECTRIC MOTOR 1,242.00
DG116330058J DIRECTIONAL VALVE 787.50
DG116330059J RESTRICTOR HOLE 40.50
DG116330060J RESTRICTOR HOLE 261.00
DG116330061J QUICK RELEASE COUPLING 87.75
DG116330062J RESTRICTOR HOLE 22.35
DG116350003J OIL LEVEL INDICATOR 243.00
DG116350004J BALL VALVE 120.00
DG116350005J TEMPERATURE SWITCH 1,374.00
DG116350006J LEVEL SWITCH 949.50
DG116350022J EMERGENCY GEAR PUMP 0.00
DG116350023J PRESSURE RELIEF VALVE 795.00
DG116350024J BALL VALVE 120.00
DG116350025J PRESSURE GAUGE 345.00
DG116350026J PRESSURE GAUGE SHUT-OFF 379.50
DG116350028J BALL VALVE 120.00
DG116350029J BALL VALVE 120.00
DG116350032J PRESSURE RELIEF VALVE 795.00
DG116350033J CHECK VALVE 219.00
DG116350034J CHECK VALVE 219.00
DG116350035J HYDRAULIC OPER.DIRECT.VALVE 2,653.50
DG116350036J PRESSURE SWITCH 1,038.00

 
182



November 2025 Diesel Engine Parts List

DG116350037J RESTRICTOR HOLE 255.00
DG116350041J DIRECTIONAL VALVE 1,247.40
DG116350042J CHECK VALVE 219.00
DG116350043J DIRECT VALVE 1,247.40
DG116350044J SHUTTLE VALVE 1,164.00
DG116350045J PILOT OPERED DIRECT VALVE 2,653.50
DG116350046J SOLENOID VALVE 2,970.00
DG116350048J PILOT OPERED DIRECT.VALVE 2,653.50
DG116350049J PRESSURE RELIEF VALVE 1,105.50
DG116350050J SOLENOID VALVE 2,970.00
DG116350052J PRESSURE SWITCH 1,185.00
DG116350056J CHECK VALVE 219.00
DG116350057J CHECK VALVE 219.00
DG116350058J RESTRICTOR 255.00
DG116350059J CHECK VALVE 219.00
DG116350060J SOLENOID OPERED VALVE 3,180.00
DG116350061J PRESSURE RELIEF VALVE 1,105.50
DG116350063J BALL VALVE 120.00
DG116350065J PRESSURE GUAGE SHUT-OFF 408.00
DG116350066J PRESSURE RELIEF VALVE 795.00
DG116350069J HOSE 277.50
DG116350071J CHECK VALVE 219.00
DG116350072J HOSE 219.00
DG116350074J PRESSURE GAUGE DG3 255.00
DG116350075J RESTRICTOR 255.00
DG116384002J FILLING PLUG 25.50
DG116384003J OIL LEVEL INDICATOR 243.00
DG116384004J BALL VALVE 1.5" 739.50
DG116384005J TEMPERATURE SWITCH SETTING 70C 1,374.00
DG116384006J LEVEL SWITCH 494.52
DG116384009J VARIABLE DISPLACEMENT PUMP PVG 54,429.00
DG116384010J-1 AUXILIARY GEAR PUMP PRESSURE 1 2,169.00
DG116384010J-2 AUXILIARY GEAR PUMP PRESSURE 7 723.00
DG116384011J NON RETURN VALVE SETTING PRESS 166.50
DG116384012J LANTERN PIECE 288.00
DG116384013J COUPLING JOINT 285.00
DG116384014J ELECTRIC MOTOR 108KW 4P 690 V 16,155.00
DG116384016J HEAT EXCHANGER 7,875.00
DG116384017J SOLENOID OPERATED RELIEF VALVE 3,180.00
DG116384018J SEQUENCE VALVE SETTING PRESSUR 1,038.00
DG116384019J NON RETURN VALVE SETTING PRESS 859.50
DG116384020J NON RETURN VALVE SETTING PRESS 859.50
DG116384021J RESTRICTOR HOLE 0.5 MM 220.50
DG116384022J PRESSURE TESTING COUPLING 234.00
DG116384024J BALL VALVE 1.5" 739.50
DG116384025J PRESSURE GAUGE SHUT-OFF 408.00
DG116384026J PRESSURE GAUGE DIA 63, 0-250 B 199.50
DG116384027J RELIEF VALVE 264.00
DG116384028J PRESSURE SWITCH 10-100 BAR 696.00
DG116384029J PRESSURE SWITCH 10-100 BAR 1,038.00
DG116384030J PRESSURE RELIEF  VALVE SETTING 1,105.50
DG116384031J RESTRICTOR HOLE 1MM 255.00
DG116384032J SOLENOID DIRECTIONAL VALVE 999.00
DG116384033J HYDRAULIC OPERATED VALVE 2,653.50
DG116384034J DISTRIBUTOR 1,875.00
DG116384036J BALL VALVE 142.50
DG116384037J EMERGENCY GEAR PUMP PRESSURE 1 1,425.00
DG116384038J LANTERN PIECE 294.00
DG116384039J COUPLING JOINT 264.00
DG116384040J ELECTRIC MOTOR 8.7KW 4P V.690 1,573.50
DG116384042J BALL VALVE 142.50
DG116384043J HAND DISTRIBUTOR 1,581.00
DG116384044J BALL VALVE 142.50
DG116384045J DOUBLE NON RETURN VALVE SETTIN 859.50
DG116384047J ACCUMULATOR GEAR PUMP PRESSURE 888.00
DG116384048J JOINT COUPLING 199.50
DG116384049J COUPLING JOINT 115.50

 
183



November 2025 Diesel Engine Parts List

DG116384050J ELECTRIC MOTOR 0.55KW 4P V 690 1,254.00
DG116384051J NON RETURN VALVE SETTING PRESS 340.86
DG116384052J HYDRAULIC OPERATED VALVE 1,581.00
DG116384053J SHUT-OFF VALVE PRESSURE 0.35 B 2,731.50
DG116384054J NON RETURN VALVE SETTING PRESS 294.00
DG116384055J PRESSURE GAUGE DIA 63, 0-160 B 199.50
DG116384056J ACCUMULATOR PRECHARGE 50 BAR 3,852.00
DG116384059J NON RETURN VALVE SETTING PRESS 913.50
DG116384060J NON RETURN VALVE SETTING PRESS 595.50
DG116384061J RESTRICTOR HOLE 0.6MM 264.00
DG116384062J SHUTTLE VALVE 255.00
DG116384063J SHUTTLE VALVE 433.50
DG116384064J HYDRAULIC OPERATED VALVE 2,350.50
DG116384065J NON RETURN VALVE 577.50
DG116384066J QUICK RELEASE COUPLING 271.50
DG116796001J CYLINDER BARREL 0.00
DG116796002J STEM PLUG 0.00
DG116796003J DISTRIBUTION PLATE 0.00
DG116796004J BLOCK 1,080.00
DG116796006J STEM BALL JOINT EYE 3,453.00
DG116796008J PISTON 0.00
DG116796009J PISTON PLATE 0.00
DG116796011J LOCKING RING NUT 0.00
DG116796012J BRAKE RING 0.00
DG116796014J GUIDE BUSH HOLDER 0.00
DG116796015J SECYOR RING 0.00
DG116796016J LOCKING PLATE 0.00
DG116796017J GUIDE BUSH 0.00
DG116796018J PIPE 420.00
DG116796019J PIN 0.00
DG116796020J COLLAR 0.00
DG116796021J CONNECTION 279.00
DG116796022J PLUG 0.00
DG116796023J PLUG 0.00
DG116796024J PLUG 0.00
DG116796025J LOW NUT 0.00
DG116796026J BLIND NUT 0.00
DG116796030J HEX. SOCKET (CYLINDER HEAD SCR 0.00
DG116796035J BALL JOINT 0.00
DG116796038J VALVE 0.00
DG116796040J SEEGER RING 0.00
DG116796041J SEALS 0.00
DG116796042J SEAL 0.00
DG116796043J SEAL 0.00
DG116796044J SEALS 0.00
DG116796045J "O"-RING 454 0.00
DG116796046J "O"-RING 880 0.00
DG116796050J WASHER 0.00
DG116796051J "O"-RING 213 0.00
DG116798013J GUIDE BUSH 0.00
DG117061046J SUCTION FILTER CARTRIDGE 170.63
DG117185003J OIL LEVEL INDICATOR 243.00
DG117185004J BALL VALVE 120.00
DG117185005J TEMPERATURE SWITCH 1,374.00
DG117185006J LEVEL SWITCH 949.50
DG117185023J PRESSURE RELIEF VALVE 795.00
DG117185024J BALL VALVE 120.00
DG117185025J PRESSURE GAUGE DIA 63 0-400 BA 345.00
DG117185026J PRESSURE GAUGE SHUT-OFF 379.50
DG117185027J PRESSURE GAUGE DIA63 0-250 BAR 315.00
DG117185032J PRESSURE RELIEF VALVE 795.00
DG117185033J CHECK VALVE 219.00
DG117185035J HYDRAULIC OPERATED DIRECTIONAL 2,653.50
DG117185036J PRESSURE SWITCH 1,038.00
DG117185037J RESTRICTOR HOLE 255.00
DG117185041J DIRECTIONAL VALVE 577.50
DG117185042J CHECK VALVE 219.00

 
184



November 2025 Diesel Engine Parts List

DG117185045J PILOT OPERATED DIRECTIONAL VAL 615.00
DG117185046J SOLENOID VALVE 2,970.00
DG117185049J PRESSURE RELIEF VALVE 1,105.50
DG117185052J PRESSURE SWITCH 882.00
DG117185056J CHECK VALVE 219.00
DG117185057J CHECK VALVE 219.00
DG117185058J RESTRICTOR HOLE 255.00
DG117185059J CHECK VALVE 219.00
DG117185060J SOLENOID OPERATED RELIEF VALVE 3,180.00
DG117185061J SEQUENCE MODULAR VALVE 1,038.00
DG117185063J BALL VALVE 120.00
DG117185065J PRESSURE GAUGE SHUT-OFF 408.00
DG117185066J PRESSURE RELIEF VALVE 795.00
DG117185071J DIRECTIONAL VALVE 219.00
DG118007002J AIR FILTER CARTRIDGE 1,410.55
DG118007003J VISUAL LEVEL-LCS 291.60
DG118007004J BALL VALVE 150.00
DG118007005J TEMPERATURE SWITCH-LCS 1,633.87
DG118007006J LEVEL SWITCH 775.80
DG118007007J LEVEL SWITCH 775.80
DG118007008J FLEXIBLE HOSE-LCS 266.40
DG118007009J FLEXIBLE HOSE-LCS 396.00
DG118007010J VARIABLE DELIVERY PUMP-LCS 30,006.00
DG118007011J AUXILIARY SERVO PUMP 4,550.00
DG118007012J COUPLING JOINT 2,625.00
DG118007013J ELECTRIC MOTOR-LCS 11,340.00
DG118007014J CHECK VALVE-LCS 95.40
DG118007015J RETURN FILTER CARTRIDGE 423.17
DG118007016J HEAT EXCHANGER 4,701.85
DG118007017J PRESSURE RELIEF VALVE-LCS 3,291.29
DG118007018J ELECTRIC VALVE-LCS 517.20
DG118007019J ELECTRIC VALVE-LCS 587.73
DG118007020J CHECK VALVE-LCS 305.62
DG118007021J CHECK VALVE 108.98
DG118007022J COUPLING, TEST 0.00
DG118007023J BLOCK, OLEODINAMIC 12,500.00
DG118007024J FLOW CONTROL HOLE-RC 124.20
DG118007025J PRESSURE GAUGE SHUT OFF 56.25
DG118007026J PRESSURE GUAGE D.63 195.87
DG118007027J HAND PUMP 1,224.22
DG118007028J PRESSURE SWITCH-RC 752.30
DG118007029J PRESSURE SWITCH 752.30
DG118007030J PRESSURE RELIEF VALVE-LCS 442.22
DG118007031J DIRECTION VALVE-LCS 2,586.02
DG118007032J DIRECTION VALVE-LCS 1,546.63
DG118007033J VALVE, NEEDLE 337.50
DG118007034J CHECK VALVE-LCS 298.80
DG118007035J BLOCK, OLEODINAMIC 20,000.00
DG118007036J BALL VALVE 468.75
DG118007037J ELECTRIC VALVE-LCS 495.00
DG118007038J LINEAR DIRECTION VALVE 1,880.74
DG118007039J PRESSURE SWITCH 752.30
DG118007040J DIRECTIONAL VALVE-LCS 990.00
DG118007042J BALL VALVE 107.52
DG118007043J SCREW, COUPLING 175.00
DG118007044J FLEXIBLE HOSE-LCS 288.00
DG118007045J FLEXIBLE HOSE-LCS 288.00
DG118007046J FLEXIBLE HOSE-LCS 288.00
DG118007047J FLEXIBLE HOSE-LCS 288.00
DG118007048J SHUTTLE VALVE 258.60
DG118007049J DIRECTIONAL VALVE-LCS 2,233.38
DG118007050J PRESSURE GAUGE-LCS 188.07
DG118007051J TEMPERATURE SWITCH-LCS 1,394.23
DG118007052J DOUBLE VALVE 1,625.00
DG118007053J DISTRIBUTOR-LCS 1,008.00
DG118007054J FLEXIBLE HOSE-LCS 396.00
DG118007055J FLEXIBLE HOSE-LCS 423.00

 
185



November 2025 Diesel Engine Parts List

DG118007056J FLEXIBLE HOSE-LCS 396.00
DG118007057J FLEXIBLE HOSE-LCS 513.00
DG118007058J DIRECTIONAL VALVE-LCS 990.00
DG118007059J CHECK VALVE-LCS 176.32
DG118007060J BALL VALVE 150.00
DG118007061J PLUG 57.38
DG118007062J PRESSURE GAUGE D.63 97.50
DG118007063J BLOCK, OLEODINAMIC 750.00
DG118141007J GASKET-LCS 171.00
DG118141009J BUSHING GUIDE-LCS 711.00
DG118141010J GASKET-LCS 117.00
DG118141011J BUSHING GUIDE-LCS 990.00
DG118141013J PLUG W/PACK.RING-LCS 82.80
DG118141016J STUD STANDPIPE ADAPT-LCS 36.00
DG118141017J QUICK DISCONNECT 153.00
DG118141018J GASKET-LCS 234.00
DG118141019J GASKET-LCS 104.40
DG118141022J GASKET-LCS 397.30
DG118141023J BUSHING GUIDE-LCS 1,548.00
DG118141024J GASKET 270.00
DG118141028J O-RING SEAL 81.00
DG118141031J BALL JOINT 864.00
DG118141032J INTERNAL RING-LCS 81.00
DG118141036J O-RING SEAL 99.00
DG118141037J GREASER 45.00
DG118141038J ADAPTOR 3/4-LCS 63.00
DG118175005J BUSHING FRONT-GUIDE 2,703.56
DG118175006J BUSHING FRONT-WASHER 2,350.92
DG118175022J GASKET 235.42
DG118175023J O-RING SEAL-LCS 81.00
DG118175024J GASKET 235.42
DG118175025J GASKET 271.63
DG118175026J O-RING SEAL-LCS 104.40
DG118175027J GASKET 137.63
DG118175028J GASKET 177.47
DG118175029J O-RING SEAL 84.60
DG118175033J ANTI-EXTRUSION RING-LCS-LCS 272.44
DG118226004J FLANGES - CUT SPLIT P.04 SAE 3 88.34
DG118226005J FLEXIBLE HOSE 1,175.40
DG118226007J FLEXIBLE HOSE 234.00
DG118226008J COUPLING 71.99
DG118226009J UNION 71.99
DG118226011J FLEXIBLE HOSE 396.00
DG118226012J COUPLING 71.99
DG118226013J FLEXIBLE HOSE-LCS 360.00
DG118226014J ADAPTATOR 16F642EDMLSS P.19 66.26
DG118226017J TEE - ADJUSTABLE EQ. P-ETVD12L 44.17
DG118226020J ADAPTER 39.76
DG118226021J COUPLING 71.99
DG118226119J ADAPTOR, PARKER, 16F642EDMLSS 839.20
DG118255003J FILTER CARTRIDGE 90.00
DG118255005J FLEXIBLE HOSE-LCS 243.00
DG1184200051J NON RETURN VALVE 287.50
DG118420005J TEMPERATURE SWITCH (TS 20) 690.00
DG118420006J LEVEL SWITCH (S21) 258.00
DG118420011J NON RETURN VALVE SET PRESSURE 172.50
DG118420013J JOINT COUPLING 1,695.00
DG118420017J SOLENOID OPERATED RELIEF VALVE 2,025.00
DG118420018J SEQUENCE VALVE SET PRESSURE 40 727.50
DG118420019J CHECK VALVE SET PRESSURE 0.3 B 330.00
DG118420020J NON RETURN VALVE SET PRESSURE 330.00
DG118420021J HOLE RESTRICTOR 82.50
DG118420022J PRESSURE TESTING COUPLING 99.00
DG118420023J OLEODYNAMIC BLOCK 5,100.00
DG118420024J BALL VALVE 135.00
DG118420025J PRESSURE GAUGE SHUT-OFF 135.00
DG118420026J PRESSURE GAUGE DIA 63, 0-250 B 217.50

 
186



November 2025 Diesel Engine Parts List

DG118420027J RELIEF VALVE 210.00
DG118420028J PRESSURE SWITCH 592.50
DG118420029J PRESSURE SWITCH (PS 18) 592.50
DG118420030J PRESSURE RELIEF VALVE SET PRES 261.00
DG118420031J FLOW CONTROL 99.00
DG118420032J SOLENOID DIRECTIONAL VALVE NG6 495.00
DG118420033J PILOT OPERATED DIRECTIONAL VAL 1,290.00
DG118420034J DISTRIBUTOR FIN-DOWN, FIN-UP 930.00
DG118420036J BALL VALVE 135.00
DG118420039J COUPLING JOINT 330.00
DG118420043J DISTRIBUTOR FIN-IN, FIN-OUT 975.00
DG118420044J BALL VALVE 135.00
DG118420047J ACCUMULATOR GEAR PUM- 80 BAR 3,525.00
DG118420048J COUPLING 114.00
DG118420049J COUPLING BLOCK 585.00
DG118420054J RELIEF VALVE SET PRESSURE 15 B 225.00
DG118420055J PRESSURE GAUGE DIA 63, 0-160 B 217.50
DG118420059J PRESSURE RELIEF VALVE SET PRES 247.50
DG118420060J NON RETURN VALVE SET PRESSURE 292.50
DG118420061J RESTRICTOR HOLE 0.5MM 82.50
DG118420065J NON RETURN VALVE SET PRESSURE 142.50
DG118420067J PRESSURE GAUGE SHUT-OFF 135.00
DG118420068J SOLENOID OPERATED VALVE 570.00
DG118538005J TEMPERATURE SWITCH 900.00
DG118538006J LEVEL SWITCH 270.00
DG118538011J NON RETURN VALVE 108.00
DG118538013J COUPLING JOINT 1,134.00
DG118538017J SOLENOID OPERATED RELIEF VALVE 2,790.00
DG118538018J SEQUENCE VALVE 1,044.00
DG118538019J CHECK VALVE 423.00
DG118538020J NON RETURN VALVE 414.00
DG118538021J RESTRICTOR HOLE 39.60
DG118538022J PRESSURE TESTING COUPLING 117.00
DG118538023J OLEODINAMIC BLOCK 5,040.00
DG118538024J BALL VALVE 450.00
DG118538025J PRESSURE GAUGE SHUT-OFF 234.00
DG118538026J PRESSURE GAUGE 144.00
DG118538027J RELIEF VALVE 306.00
DG118538028J PRESSURE SWITCH 900.00
DG118538029J PRESSURE SWITCH 864.00
DG118538030J PRESSURE RELIEF VALVE 315.00
DG118538031J FLOW CONTROL 27.00
DG118538032J SOLENOID DIRECTIONAL VALVE 684.00
DG118538036J BALL VALVE 270.00
DG118538039J COUPLING JOINT 204.00
DG118538044J BALL VALVE 270.00
DG118538047J ACCUMULATOR GEAR PUMP 990.00
DG118538048J COUPLING 144.00
DG118538049J COUPLING BLOCK 1,206.00
DG118538052J PILOT OPERATED DIRECTIONAL VAL 1,044.00
DG118538054J RELIEF VALVE 288.00
DG118538055J PRESSURE GAUGE 144.00
DG118538059J PRESSURE RELIEF VALVE 270.00
DG118538060J NON RETURN VALVE 360.00
DG118538061J RESTRICTOR HOLE 39.60
DG118538065J NON RETURN VALVE 261.00
DG118538067J PRESSURE GAUGE SHUT-OFF 126.00
DG118538068J SOLENOID OPERATE VALVE 558.00
DG120330005J LEVEL SWITCH 176.53
DGM 2-010 O-RING (USE DGM2-010) 1.50
DGM2-010 ORING 2-010 VITON 2.53
DGMC-7-PT-6H-10 MAX PRESSURE VALVE 3,379.26
DIMM168 MEMORY MODULE 122.10
DIN46277BL3 DIN RAIL, 35MM X 3" LONG 43.40
DIVG002 OVERVOLTAGE SUPRESSOR-LCS 429.50
DKS00009 BUS BAR FASTENING 30 X 50 X 48 180.50
DL1CB006 INCAND. BULB 6V 1.2 W BA9 BASE 15.65

 
187



November 2025 Diesel Engine Parts List

DLKZORRTE140L73 SERVO VALVE 8,588.55
DR0100014 PUSH ROD 0.00
DR0100275 TIE ROD 189.59
DR0107296 TRIP LEVER 5,477.93
DR0111902 BUSH 4,180.32
DR059970030J PLUG 1/4" GAS 0.00
DR088420007J PACKING SEAL 3,150.00
DR088420070J PACKING SEAL 2,940.00
DR088420071J PACKING SEAL 3,045.00
DR114440022J ADJUSTING SHIM 0105297 5.00
DR114440050J SAFETY WASHER NO. 25 2.50
DR114440066J BELDAM SEAL SET 1,291.00
DR114444500J TAB WASHER 7.80
DR115180019J SAFETY WASHER 5.93
DR115180023J TRANSDUCER CABLE 15 MTRS 790.00
DR116040019J DUST SCRAPPING RING 49.26
DR155710006J SCREW M16 X 45 39.47
DR179800031J PLATE 112.50
DR183960002J SEAL RING 1,260.00
DR183960031J LOCKING PLATE 218.75
DR20652XXXNW O-RING 0.00
DR235700004J BALL 16.63
DR235700026J U-PACKING OUTER AUTOMATIC 150.00
DR242700031J SCREW M39 X 230 177.75
DR242700039J SEAL RING 1,665.00
DR242700040J SEAL RING 2,093.68
DR242700054J SHUTTING DISK 41.05
DR249860007J GASKET 0.00
DR255560065J LIP SEAL 183.75
DR255640028J SCREW, M12 x 40 HEX SOC HD W/ 19.17
DR255800004J SCREW M42 X 110 42.00
DR255840015J GASKET 280.00
DR255840028J SCREW COMPLETE W/WASHER 25.95
DR255840047J SCREW M24X70 38.50
DR255840050J SCREW M 52 X 3 121.50
DR255840061J SCREW M 42x360 0.00
DR255840072J HOSE 64.31
DR255840074J LOCKING PLATE 40.43
DR255960053J FLEXIBLE HOSE 113.77
DR255960054J FLEXIBLE HOSE 3,697.20
DR255960055J FLEXIBLE HOSE 3,507.60
DR255960056J FLEXIBLE HOSE 398.17
DR255960057J HOSE 142.20
DR259880002J INTERMEDIATE CONNECTION 0.00
DR259880021J FLEXIBLE HOSE 118.50
DR259880022J FLEXIBLE HOSE 177.75
DR259880023J FLEXIBLE HOSE 167.88
DR259880025J FLEXIBLE HOSE 266.63
DR259880031J FLEXIBLE HOSE 98.75
DR2649800002J CYLINDRICAL PIN 87.50
DR2649800008J TAPERED PIN 35.00
DR2649800009J THRUST RING 117.60
DR2649800019J FIN ANGLE TRANSMITTER 787.50
DR265090012J SCREW FOR SPLIT PROTECTION 0.00
DR265620045J 1/4" PLUG 35.00
DR265620066J PACKING SEAL 3,570.00
DR265620069J PACKING SEAL 2,352.00
DR265620070J PACKING SEAL 2,835.00
DR265920003J SPACER RING 164.21
DR265920006J SCREW M12 X 35 10.50
DR265920012J PIN DIA 5MM X 18 22.75
DR265920017J GASKET 15.75
DR265920052J SCREW 0.00
DR265960004J RING NUT 1,399.32
DR265960005J V-RING 40.50
DR265980012J SCREW M20 X 55   UNI 5931 52.50
DR266560055J BEARING 27.00

 
188



November 2025 Diesel Engine Parts List

DR266560065J LIP PACKING 21.00
DR266800004J RING NUT 105.00
DR266800005J SAFETY WASHER 22.75
DR266800006J SWINGING ROLLER BEARING 1,470.00
DR266800007J SCREW M12 X 30 9.20
DR266820002J TAPER ROLLER BEARING 19,950.00
DR266820003J SPACER RING 164.21
DR266820006J SCREW M16 X 45 15.75
DR266820010J SCREW M30 X 100 132.66
DR266820012J PIN DIA 5MM X 18 22.75
DR266820017J GASKET 24.50
DR266820022J RING NUT 9.36
DR266820023J WASHER, SAFETY 9.87
DR266820043J RETAINING RING NUT 967.20
DR266820044J RING NUT 262.50
DR266820045J SAFETY WASHER 52.50
DR266820052J SCREW 0.00
DR266820057J SCREW M14 X 45 34.32
DR266860017J RETAINING RING NUT 0.00
DR266860018J SAFETY WASHER 0.00
DR266860019J ROLLER BEARING 1,438.76
DR266860022J RETAINING RUN NUT 0.00
DR266860023J SAFETY WASHER 0.00
DR266860024J TAPER ROLLER BEARING 1,438.76
DR266880017J RETAINING RING NUT 0.00
DR266880023J SAFETY WASHER 0.00
DR267060024J FLEXIBLE HOSE 1,283.75
DR268820044J RETAINING RING NUT 0.00
DR269460007J SEAL RING 0.00
DR269480008J TAPER PIN 0.00
DR279400036J BALL VALVE 0.00
DR285980012J SCREW FOR SPLIT PROTECTION 0.00
DR288280007J GASKET 0.00
DR289340022J SAFETY WASHER 164.21
DR289340061J SAFETY WASHER 81.30
DR293960026J SCREW M48x3x140 0.00
DR296440005J ROLL 35 X 50 (ELASTIC 87.50
DR296460005J ROLL 40 X 70 (ELASTIC 87.50
DR296460029J ANODE 550x130x50 0.00
DR296460031J ANODE 270x150x30 0.00
DR296480013J PLATE 7.50
DR296520011J SEAL RING 577.50
DR296520014J ORING 0.00
DR296520017J ROLLER BEARING 900.00
DR296520027J SWINGING ROLLER BEARING 5,416.50
DR296620029J ANODE 280x210x30 0.00
DR296620031J ANODE 200x70x25 0.00
DR296640003J SPACER RING 166.68
DR296640013J PLATE 43.75
DR297700032J RETAINING PLATE 0.00
DR297700054J STOP BLOCK 20x8 0.00
DR297700066J PACKING SEAL 4,029.00
DR297700069J PACKING SEAL 2,654.40
DR297700070J PACKING SEAL 3,199.50
DR297700073J PLATE 125 x 15 x 3 0.00
DR298480013J PLATE 20x5 L=75 0.00
DR2992680002J SCREW M10x30 0.00
DR2992680024J SCREW M24 x 130 0.00
DR299360014J TAIL SHAFT SEAL D.260 1,975.00
DR299360019J SCREW M8 X 25 UNI 5931 36.11
DR29936X018J O RING SEAL 54.42
DR299660002J SCREW M 10 X 30 7.58
DR299660008J ROLLER BEARING 60,933.60
DR299660015J ROLLER BEARING 31,465.20
DR299660016J TRACTION BUSH 20,637.24
DR299680002J SCREW M10 X 30 7.00
DR299680024J SCREW M24 X 130 W/WASHER 23.36

 
189



November 2025 Diesel Engine Parts List

DR300040010J SEAL RING 600.60
DR300040016J ROLLER BEARING 2,393.04
DR300040018J SWINGING ROLLER BEARING 1,368.12
DR300040019J SWINGING ROLLER BEARING 2,917.20
DR301200001J NON RETURN VALVE 1,401.00
DR301200017J FLEXIBLE HOSE 75.83
DR302080007J FEEDBACK CABLE 0.00
DR308140066J PACKING SEAL 3,258.75
DR308140069J PACKING SEAL 2,205.00
DR308140070J PACKING SEAL 2,862.60
DR315040010J SCREW 31.20
DR315040019J SCREW 28.08
DR315040020J SCREW 23.40
DR31504XX38O SCREW 43.68
DR315660001J ROLLER RADIAL BEARING 8,992.50
DR315660042J SAFETY WASHER 93.60
DR315660050J RETAINING RING 967.20
DR315660052 LUBRO RING 163.80
DR315660058J RING BLOCK 2,262.00
DR315880052 LUBRO RING 0.00
DR316300013J PLATE 20 x 5 0.00
DR317820050J SOCKET HEAD BOLT M52 DIA X 3 M 73.50
DR319040057J BALL JOINT 0.00
DR326200008J SPACER PIPE 39.00
DR328120034J ORING SEAL 6.58
DR328140013J PLATE 43.75
DR328140034J ORING (OBSOLETE) INCLUDED IN P 0.00
DR328260008J SELF-ALIGNING SPHERICAL ROLLER 0.00
DR336220050J PIN 95.79
DR336220051J DISK 68.42
DR337880058J PLATE 27.21
DR338440008J SPHERICAL ROLLER BEARING 50,460.00
DR338440015J SPHERICAL ROLLER BEARING 28,710.00
DR338440016J BUSH TRACTION 17,440.00
DR338440026J PIPE 10X1 28.90
DR340360052J HOSE 76.50
DR340360053J HOSE 1,255.50
DR340360054J HOSE 1,102.50
DR340360055J HOSE 234.90
DR340360056J HOSE 76.50
DR340360057J HOSE 90.72
DR340460054J HOSE 0.00
DR340800032J ZINC ANODE 188.66
DR340820013J PLATE 43.75
DR342460004J SCREW M.4 X 8 4.53
DR342460005J WASHER 4.53
DR342460006J SCREW M.5 X 12 4.53
DR342460007J WASHER 4.53
DR342460015J WASHER 4.53
DR342460018J SCREW M10 X 55 6.05
DR342460021J SCREW M.4 X 14 4.53
DR343680005J LEVEL SWITCH 78.00
DR344760002J LENS GREEN 18X24 4.27
DR344760003J LENS RED 18X24 4.27
DR344760004J PUSHBUTTON BRIGHT 110.58
DR344760005J SWITCH BRIGHT PUSHBUTTON 110.58
DR344760006J LAMP 30 V. DC 4.27
DR344780002J LENS RED 4.27
DR344780003J LENS GREEN 4.27
DR344780004J PUSHBUTTON BRIGHT 110.58
DR344780005J INDICATOR BRIGHT 110.58
DR344780006J LAMP 30V. 4.27
DR344780007J BUZZER 10-26V. 118.55
DR344780008J LED INDICATOR W/RECTANGR LENS 71.16
DR344780009J LED INDICATOR W/RECTANGR LENS 71.16
DR344780010J MONITOR 3,800.11
DR344780011J INTERFACE CONNECTOR 182.76

 
190



November 2025 Diesel Engine Parts List

DR344780012J INTERFACE 380.14
DR344800002J PUSHBUTTON BRIGHT 18X24 RED 110.58
DR344800003J PUSHBUTTON BRIGHT 18X24 GREEN 110.58
DR344800004J PUSHBUTTON BRIGHT 18X24 GREY 110.58
DR344800005J SWITCH BRIGHT PUSHBUTTON 110.58
DR344800006J BRIGHT SELECTOR 1 SWITCHING 154.13
DR344800007J BRIGHT SELECTOR 2 SWITCHING 177.89
DR344800008J ROTOR BLACK 23.62
DR344800009J FRONTAL SELECTOR (24X24) 217.32
DR344800010J PROTECTION WINDOWS 308.25
DR344800011J LED INDICATOR W/RECTANGR RED 82.97
DR344800012J LED INDICATOR W/RECTANGR GREEN 82.97
DR344800024J INDICATOR 4-20 MA 362.91
DR346100002J TRANSFORMER 220/115  500 VA 570.08
DR346100003J POWER SUPPLY 24V 1,330.38
DR346100004J POWER SUPPLY 24V 12A 1,710.53
DR346100005J PLC TYPE TSX MICRO 2,280.75
DR346100006J RELAY SERIES 44 26.25
DR346100007J SOCKET PACKAGE SERIES 18.97
DR346100009J DIODE + LED PACKAGE 38.04
DR346100010J RELAY UNIT 24 V. 38.04
DR346100011J RELAY SOLID STATE 10 A. 276.00
DR346100012J RELAY SERIES 60 10 A. 45.57
DR346100013J SOCKET PACKAGE SERIES 90 19.03
DR346100015J DIODE LED PACKAGE 38.04
DR346100016J DIODE PACKAGE 190.08
DR346100017J CONVERTER 0-20 mA 871.50
DR346100018J TERMINAL PACKAGE 24V 75.95
DR346100019J RELAY SERIES 55 24V. 38.04
DR346100020J SOCKET PACKAGE SERIES 94 19.03
DR346100022J DIODE + LED PACKAGE 24V. D.C. 38.04
DR346100023J PLC I/O INTERFACE 1,330.38
DR346100024J FIP INTERFACE W/CONNECT. & CAB 2,280.75
DR346100026J FILTER PACKAGE 230 V. 266.03
DR346100027J DISCONNECTING DEVICE 3A 38.04
DR346100028J DISCONNECTING DEVICE 6A 45.57
DR346100029J DISCONNECTING DEVICE 6A 45.57
DR346100030J DISCONNECTING DEVICE 3A 38.04
DR346100049J SWITCH KEY SELECTOR 18X18 94.97
DR347120007J LEVER UNIT F/N.3 LEVEL 6,075.79
DR347120008J PLC TYPE TSX MICRO 2,285.56
DR347120009J POWER SUPPLY 24V 1,330.11
DR347120010J TRANSFORMER 220/115V 500VA 525.00
DR347120011J PLC I/O INTERFACE 989.27
DR347120012J DISCONNECTING DEVICE 6A 133.01
DR347120013J DISCONNECTING DEVICE 6A 133.01
DR347120014J MONITOR INTERFACE 702.00
DR347120015J FIP INTERFACE W/CONNECTOR 535.05
DR347120016J TERMINAL PACKAGE 24V. 190.08
DR347120026J SOCKET PACKAGE SERIES 95 35.32
DR347120027J DIODE + LED PACKAGE 24 V DC 43.22
DR347120029J RELAY SERIES 44 6A 24V DC 84.00
DR347120032J CONVERTER DC 760.64
DR347120034J FILTER PACKAGE 230 V. 208.00
DR347740018J RELAY 44 6A 24DC 18.00
DR351880007J LEVER UNIT FOR N.3 LEVER PANEL 6,969.00
DR735X7XXXNW O-RING SEAL 117.00
DS6-LS 6MM SINGLE LIGHT SLEEVE, STEEL 1.00
DWG. 1415303114 GASKET, GARLOCK STYLE 8459 63.00
DWG.G97099/54 NUT 9.99
DWG.G97099127 JOINT UNIBAL 299.96
DWG.G97099129 NUT 9.99
DWG.G9709954 NUT 9.99
DWG.G9709955 JOINT UNIBAL 299.96
DWG97099/54 NUT 9.99
DXOW-3 CABLE 2.34
DXOW-4 WIRE 3.90

 
191



November 2025 Diesel Engine Parts List

E-80-24 7.3 DIA, AIR COOLED BELT 859.60
E1-910736-POS2 WATER COOLER ASSEMBLY 22,500.00
E1606253-170 AUX OIL PUMP BALL BEARING 885.00
E1606253-46 AUX PUMP FLAT SEAL 1,087.82
E1606253-62 AUX OIL PUMP MECHANICAL SEAL 1,135.67
E1606878-170 EMERGENCY OIL PUMP BALL BEARIN 750.00
E1606878-31 EMERGENCY OIL PUMP FLAT SEAL 1,087.82
E1606878-62 EMERGENCY OIL PUMP MECHANICAL 1,087.82
EA24-3-PEP-LWBO 0-60 PSI GAGE FLUSH MOUNT 324.61
EA24-3-PHP-LWBO 0-200 PSI GAGE FLUSH MOUNT 221.19
EASP-WHF1K-ANT HF WIDE BAND ANTENNA REL. 3.0. 31,561.00
ECP-0-216-18 CLASS RETROFIT KIT 77,590.00
ECP-006-18 VALVE COVERS/REFLUX LINE INSTA 0.00
ECP-007-18 TAPPET COVERS REPLACEMENT 0.00
ECP-012-17 BARRING DEVICE (PER ENGINE) 2,000.00
ECP-013-19 FUEL FILTER RELIEF VALVE ASSEM 0.00
ECP-09-16 LCS SSDG ONE WAY VALVE 286.98
ED010493 HIGH VOLTAGE CABLE, ARMORED 114.48
EF 9704.1 PC BOARD MAIN DISPLAY THRUSTER 3,697.20
EF0230 PROPORTIONAL AMPLIFIER 3,320.00
EF9704.1/33 CENTRE CONSOLE PROCESSOR 1,508.26
EF9705.2/33 CENTRE CONSOLE PROCESSOR 987.73
EFA0116006MG CIRCUIT BREAKER 21.74
EFA3060A04MG CIRCUIT BREAKER-LCS 87.08
EFAZH00003MG AUXILIARY CONTACT 27.28
EFAZH0003MG AUXILIARY CONTACT-LCS 0.00
EFB1488F44048 6 BOLT STRAIGHT FLANGE 1,810.14
EFB1488F44848 8 BOLT STRAIGHT FLANGE 1,790.63
EJE04 RADIO INTERFERENCE PROTECTION 1,522.00
ELH-345 DOOR SEAL GASKET MATERIAL 3.12
ENGINEPLATE 0.00
EP2-13 CABLE GLAND, EMC GRIP TYPE W/ 0.00
EPS300-3/4-48" 3/4" THIN WALL ADHESIVE TUBING 0.00
ERKNFA102IC MEASURING RESISTOR BEARING TEM 359.96
ERKNFA103IC MEASURING RESISTOR AIR TEMPERA 271.05
ERV-12-007 SPRING 116.16
ES8N WAIRCOM FILTER FOR 1Q343422 6.00
ESA-11-B-03-AMF SUCTION FILTER CARTRIDGE 144.00
ESA-22-B-08-AMF SUCTION FILTER CARTRIDGE 160.00
ESA-42-B-16-AMF SUCTION FILTER CARTRIDGE 140.00
ESSE-2AA TACHOMETRIC RELAY 0.00
ETTAE15201ET CURRENT TRANSFORMER PROTECTION 527.42
ETTAE15202ET CURRENT TRANSFORMER PROTECTION 636.59
ETTAE15203ET MEASURING TRANSFORMER 432.85
EVE680003 RECTIFIER 161.00
EVE680005 DIODE MODULE/ W INSTALLATION H 179.98
EVE68003 supreceeded by EVE680005 84.89
F002A11261 GASKET, FUEL FEED PUMP 3.72
F00BJ60028 ORING, 23.0 X 2.5 FPM 70- GREE 0.00
F00BJ60128 COPPER SEAL 0.00
F00BJ60513 ORING 29.57
F02A250V5A FUSE 6.80
F39000550 0.00
FA7558JJJ0210 HOSE ASSEMBLY, NONMETALLIC 32.10
FAM11MDCB40 SUCTION FILTER CARTRIDGE 109.50
FAST-70001 BOLT M20 X 1.5 X 25 10.70
FAST-70002 SCREW M5 X 60 HCS A4-70-MHC 1.63
FAST-70003 1/4 - 20 X 3/4" BOLT SS 0.13
FAST-70013 1/4 - 20 X 2 1/2 HEX HD BOLT 0.25
FAST-70044 1/4-28 X 1 1/2" BOLT SS 0.25
FAST-70730 1/4 X 28SS NUT 0.20
FAST-70813 7/16 20 JAM NUT SS 0.25
FAST-70860 1/4 - 20 NUT SELF LOCKING 0.08
FAST-71013 1/4" SS FLAT WASHER, PLAIN 0.05
FC 234-8 HOSE 0.00
FC-163-04 HOSE 6.15
FC-234-10 HOSE 24.17

 
192



November 2025 Diesel Engine Parts List

FC163-04 HOSE 7.70
FC163-08 HOSE 163-08 24.04
FC234-12 HOSE 29.39
FC234-16 HOSE, HYDRAULIC 0.00
FC300-08 HOSE 8.45
FC300-10 HOSE 12 FT 125.60
FC300-16 HOSE 16.07
FC300-20 HOSE 15 FT LENGTH 256.25
FC300-24 HOSE, HYDRAULIC 36.06
FC332-10 HOSE 15.17
FD15-1000-04 N81940/2-1 300 PSI 0.00
FD45-1004-08-10 MALE QUICK DISCONNECT 57.50
FD45-1004-16-16 MALE QUICK DISCONNECT 95.50
FDGDM-CRL-0101 PIN 36.75
FDGM--CRL-0058 S/S PRESSFITTING 45 DEG. ELBOW 8.13
FDGM-CRL- 0092 ELEC MOTOR ACCUMULATOR PUMP 1,630.56
FDGM-CRL-0005 GEAR AND PINION ASSEMBLY 34,585.33
FDGM-CRL-0006 HOSE, HYDRAULIC MEASURING 229.20
FDGM-CRL-0007 VALVE, SEQUENCE DG4V-3S 446.00
FDGM-CRL-0025 ARO PUMP 8,125.00
FDGM-CRL-0029 FILTER COMPLETE 991.59
FDGM-CRL-0030 PACKAGE SOCKET MODEL TYPE COD 143.03
FDGM-CRL-0031 AC DISCONN. DEV. 6A MERLIN GER 72.92
FDGM-CRL-0032 AC DISCONN. DEV. 4A MERLING GE 72.92
FDGM-CRL-0034 GEAR PUMP 34 CM/R 1,252.50
FDGM-CRL-0039 HEAT EXCHANGER 1,093.75
FDGM-CRL-0040 PRESSURE SWITCH-TRAFAG 970.83
FDGM-CRL-0041 GLOBE VALVE OS#Y BB RB FL 600 9,318.00
FDGM-CRL-0042 ELEMENT, RUBBER FOR COUPLING 419.03
FDGM-CRL-0043 ANALOG PROC. CARD BTA 1,650.00
FDGM-CRL-0044 KIT COMPLETED POTENTIOMETER TY 5,190.00
FDGM-CRL-0045 FLEXIBLE HOSE 229.80
FDGM-CRL-0046 FLEXIBLE HOSE 229.80
FDGM-CRL-0047 STOP SWITCH PA1 97.50
FDGM-CRL-0048 THERMO-RESISTANCE ELEMENT 1,012.50
FDGM-CRL-0049 TRANSISTOR 112.50
FDGM-CRL-0050 PROPORTIONAL CONTROL VALVE COM 3,525.00
FDGM-CRL-00500 CHECK VALVE (TOGNELLA) 87.00
FDGM-CRL-0051 MAIN HYDRAULIC PUMP 57,750.00
FDGM-CRL-0052 PRESSURE CONTROL 060-3104 1,050.00
FDGM-CRL-0053 PS WING THRUSTER CONTROL PANEL 6,760.50
FDGM-CRL-0054 ROTARY ASSEMBLYHMC 3-4-24 218,750.00
FDGM-CRL-0055 ROTARY ASSEMBLY HMC 2-4-22 210,000.00
FDGM-CRL-0056 REDUCTION GEAR SET FOR TYPE HM 51,875.00
FDGM-CRL-0057 REDUCTION GEAR SET FOR TYPE HM 51,875.00
FDGM-CRL-0058 PRESSFITTING 45 DEG ELBOW 8.13
FDGM-CRL-0059 S/S PRESSFITTING TEES 15 MM O. 9.79
FDGM-CRL-0060 S/S PRESSFITTING SLEEVES (WITH 7.92
FDGM-CRL-0061 S/S PRESSFITTING SLEEVES (WITH 8.54
FDGM-CRL-0062 BALL BEARING NH-88 67.50
FDGM-CRL-0063 RETURN FILTER ELEMENT,  PI 130 107.17
FDGM-CRL-0064 ELECTRIC SPARE MOTOR 278,437.50
FDGM-CRL-0065 CONTACTOR K1 750.00
FDGM-CRL-0066 PROPORTIONAL VALVE COMPLETE W/ 4,350.00
FDGM-CRL-0067 PRESSURE SWITCH PS 17 727.50
FDGM-CRL-0068 DIGITAL INSTRUMENT UDM35 1,185.00
FDGM-CRL-0069 ELASTIC COUPLING 8,250.00
FDGM-CRL-0070 ELECTRONIC PUMP CONTROL PCB ER 2,925.00
FDGM-CRL-0071 LUBE OIL FILTER 6,075.00
FDGM-CRL-0072 CONTROL OIL FILTER 1,200.00
FDGM-CRL-0073 PRESSURE GAUGE 0-250 E/P EMERG 810.00
FDGM-CRL-0074 ORINGS FOR FILTER CARTRIDGE HP 4.93
FDGM-CRL-0075 BALL VALVE ,FLUTEC 1,310.40
FDGM-CRL-0076 TURNING GEAR FOR STEAM TURBINE 17,472.00
FDGM-CRL-0077 COUPLING JOINT FOR CYLINDER 364.50
FDGM-CRL-0078 COUPLING DNS 140 15,714.00
FDGM-CRL-0079 COUPLING DNS 140 16,686.00

 
193



November 2025 Diesel Engine Parts List

FDGM-CRL-0080 RING AND SEEGER COUPLING 364.50
FDGM-CRL-0081 CONTROL PANEL GAVAZZI SDC 35 1,182.60
FDGM-CRL-0082 COUPLING DNS 140 THRST # 3 17,820.00
FDGM-CRL-0083 KIT/2 MILL PACK,16 BOLT AND NU 4,017.60
FDGM-CRL-0084 PROPORTIONAL FILTER 10 MIC 339.20
FDGM-CRL-0085 GAUGE FOR FILTER MPF 100/3 113.40
FDGM-CRL-0086 FIN RIGGING-IN CLYLINDER WITHO 61,560.00
FDGM-CRL-0087 SPLIT PINION SEAL 13,166.00
FDGM-CRL-0088 SWITCH SENSITIVE 147.90
FDGM-CRL-0089 NUT HYDRAULIC LOAD CELL BT3565 41,760.00
FDGM-CRL-0091 ATOS VALVE 420.82
FDGM-CRL-0092 FILTER CARTRIDGE 92.87
FDGM-CRL-0093 ELECTRIC MOTOR ACCUMULATR PUMP 1,630.56
FDGM-CRL-0094 SUCTION FILTER CARTRIDGE 395.00
FDGM-CRL-0095 SEAL RING-MODIFIED 7,938.00
FDGM-CRL-0096 Stabilizer Repeater Panel-ECR 26,662.50
FDGM-CRL-0097 TUNNEL LINER FOR THRUSTERS 14,062.50
FDGM-CRL-0098 PCB between LOG/GPS 3,185.00
FDGM-CRL-0099 BEARING 73.50
FDGM-CRL-00BF COUPLING ( OMT ) 365.40
FDGM-CRL-00BS SOLENOID VALVE ( NG6 V2 ) 783.00
FDGM-CRL-00FF FLOW CONTROL MAKER ( BIASETTON 34.80
FDGM-CRL-00FS SOLENOID VALVE (NG6 V3) 400.20
FDGM-CRL-00SB SLUDGE BUOY 8,550.00
FDGM-CRL-00SF COUPLING ( OMT ) 78.30
FDGM-CRL-00SS BALL VALVE 174.00
FDGM-CRL-0100 SPEED RELAY MODULE DZM 402 (IN 21,556.25
FDGM-CRL-0102 PLC KIT PLUS KIT SOFTWARE, CAB 2,572.50
FDGM-CRL-0103 KIT, INTERNAL SEALS 787.50
FDGM-CRL-0104 THERMORESISTANCE PT 100 1,500.00
FDGM-CRL-0105 PRESSURE SWITCH MODEL W-201-32 1,187.50
FDGM-CRL-0106 SOLENOID VALVE MODEL 24325-50- 8,125.00
FDGM-CRL-0107 PRESSURE SWITCH D2/M150SS 1,187.50
FDGM-CRL-0108 TEMPERATURE TRANSMITTER MODEL 1,225.00
FDGM-CRL-0109 TEMPERATURE TRANSMITTER MODEL 1,225.00
FDGM-CRL-0110 HL 201/HL 301 CLAMP COVER FOR 106.25
FDGM-T-SPRING SPRING 3.18
FDGM1000 HOSE 1000MM 82.87
FDGM1400 HOSE 1400MM 89.88
FDGM1800 0.00
FDGM1960 HOSE 1960MM 112.00
FDGM2000 HOSE 2000MM 96.60
FDGM2P613-9 UTILITY WATER PUMP KIT 149.29
FDGM3300 HOSE 3300 120.40
FDGM55420100001 0.00
FDGM5945-40 REPAIR KIT FOR 409990F91 27.50
FDGM75526BR BRACKET, MOUNTING 88.37
FDGM75681 TUBE, INJECTION PUMP FUEL DRIV 225.00
FDGM760 HOSE 760 MM 490.89
FDGMCOVER #54 COVER 75.93
FDGMCR3036 SEAL 14ODX8ODX4THK 6.60
FDGMMODTEE MODIFIED TEE 3/8" 24UNF (FOR T 80.77
FDGMSHIM.001 0.00
FDGMSHIM.003 SHIM .003 12.39
FDGMSHIM.005 SHIM 0.00
FDGMSK-C-94078 MODIFIED COUPLING 74868P02 1,224.39
FDGMTV51GUTS WHEEL, TURBINE ASSEMBLY 900.00
FF9217-0648S CLAMP 2.63
FF9666-02A HOSE TAGS ALUM 4.17
FGDM-CRL-0077 CYLINDER JOINT FOR COUPLING SA 364.50
FHL-17G1 FUSEHOLDER 116.00
FIN 50.010.F RFI SINGLE PHASE FILTER 86.77
FINC1CLAMP CLAMP 54.00
FITTING ASSY REDUCING TEE 1.5" RUN X 1" DRO 0.00
FMSNA058202138 ORING 1.47
FMSNA127202002 CENTER SHAFT 7.50
FR3 0.00

 
194



November 2025 Diesel Engine Parts List

G-900-1015 BASIC GASKET SET 1,009.23
G-932-248 SINGL SLVE KIT 2,621.27
G-936-1009 SINGLE VHP DIESL VALVE 1,624.33
G-960-253 W/D REPAIR KIT 825.15
G-979-275 TOP OH GASKT ST 1,047.30
G1-38 GASKET 3.22
G1-76-1 GASKET 7.58
G1-77 GASKET 5.14
G1-78-1 GASKET 7.07
G1-80 0.00
G1-81 0.00
G1-82 0.00
G10 GLASS EPOXY 49.00
G118175 POS 22 GASKET 359.96
G118175 POS 27 O-RING 699.91
G118175 POS 28 RING, WIPER GASKET 50.00
G118175 POS 29 O-RING 60.00
G338/20 COUPLING 0.00
G338/30 COUPLING 0.00
GEP02005689 GRUPPO D'ASSIEME 1312C2ME8 13 0.00
GMPYD 2" OVAL HEAD, BLACK DIAL 228.00
GSK76010 CONNECTOR, TERM BLOCK, 10-POS- 41.77
GSP02005689 PARTI DA SPEDIRE 1312C2ME 13 A 0.00
GV2ME07 IEC MAN STARTER 1.6-2.5A 3P MA 345.18
GV2ME10 USE PN 912262 0.00
GV2ME14 IEC MAN STARTER 6.0-1.0A 3P MA 215.76
GV2ME20 STARTER, PUSHBUTTON 241.73
GVAE11 TYPO FOR P/N GVAN11 38.61
GVAN11 CONTACT BLOCK LEFT HAND SLIDE 37.78
H3CRF8N TIMER AC24-48/DC12-48 237.96
H3DSMLAC24 Timer Relay 92.84
H847-6 COUPLING STAINLESS STEEL 316L 9.45
HC-F015-1000-04 VALVE, OIL SAMPLING 184.10
HC6200FKN8H RETURN FILTER ELEMENT(LCS-1) 228.33
HC8900FKN26H OIL FILTER 1,170.00
HD67215-A1 MODULE, J1939 TO MODBUS TCP 1,020.00
HDPF6801 FELT STRIP 40.00
HI-A PRESSURE FILTER INDICATOR 106.03
HLR7970LP LOW PRESSURE, SENSOR 956.39
HMC 3-4-24 COMPLETE THRUSTER UNIT 372,300.40
HMC 3-4-24 1424 COMPLETE THRUSTER UNIT-DISNEY 422,500.00
HMC 3-4-26 COMPLETE THRUSTER UNIT 372,300.40
HP-135-1-A10-AN FILTER CARTRIDGE 240.00
HP-135-1-A25-AN FILTER CARTRIDGE 144.00
HP-135-2-A10-AN FILTER CARTRIDGE 240.00
HP-135-2-A25-AN FILTER CARTRIDGE 643.13
HP-320-2-A10-AN FILTER ELEMENT 393.00
HP-320-2-A25-AN FILTER CARTRIDGE 693.33
HP-320-3-A25-AN FILTER CARTRIDGE 393.00
HPMF3L8-3MB LCS-3 RETURN ELEMENT 243.90
HSTW-K-F HI TEMP FEMALE CONN W/WINDOW, 6.61
HYD. NUT MOD. MOD. FOR DISNEY MAGIC THRUSTER 11,527.50
HZM6200005900 CABLES, HANDPROGRAMMER 1,080.96
HZM620812908000 CABLE STG2040DP-L2=M/SVSTG5KWB 671.39
HZMA-FIN-007 CG HELENOS SPEED CONTROL MODUL 10,424.70
HZTL421583R0001 SEAL AND  BUSHING KIT FOR ABB 0.00
I46100 PIPE 0.00
I58400 ADJUSTING SCREW 153.46
I76700 THREADED BAR M10 0.00
ID36SS6V-AM 0.00
IEN75-R3 MICRO SWITCH FOR CLUTCH 380.57
IF10N63-62XO ELASTIC WASHER 5.25
IFMR0036 SPEED SWITCH 275.13
IFT-40 T-0040 RECESSION TOOL 500.00
INTERCEPT001 NG10 PROPORTIONAL VALVE-LCS 6,606.67
INTERCEPT002 COMPACT ROD STYLE SENSOR-LCS 3,033.33
INTERCEPT003 LIMIT SWITCH-LCS 933.33

 
195



November 2025 Diesel Engine Parts List

INTERCEPTOR INTERCEPTOR HULL 3 1,128,476.00
IP351886LA Pressure Valve Adjustment Asse 0.00
IRM310A TRANSMISSION 1.00
IS346192 CENTRAL BEARING 0.00
IS34863 COUPLING ASSEMBLY-RC 66.67
ISN11011 THERMOSTAT 0.00
ISTF0014-000 SEPAR WIRING HARNESS 0.00
IT351718LA OIL PUMP ASSEMBLY (USE 1Z59917 0.00
J-386-41-A 0.00
J10BU BULKHEAD UNION 97.43
J10N 5/8" NUT 11.78
J10S 5/8" SLEEVE 5.67
J10SE SWIVEL ELBOW 56.38
J10T TEE 34.57
J10U NIPPLE 7/8-14 (37 DEGREE) 16.38
J10Z CAP 14.85
J12-10E ELBOW 124.80
J12U FITTING 34.65
J16-12U FITTING 128.17
J3-4TEI-SS SS ADAPTER 16.37
J4-3GC-SS FITTING 3/8-24 X 1/4 JIC 30.45
J4-4-6-TTM TEE 76.09
J4-4LLME ELBOW, LONG 0.00
J4-8C JIC #4 X 1/2 MALE 0.00
J4GC SS 37-ST-THD-CN 4.51
J4GE 90DEG ELBOW 1/4" 37DEG JIC(M) 21.13
J4GE-BSPP PARKER 1/4" JIC X 1/8 BSPP 97.54
J4SRT PARKER 1/4" JIC-SS SWVL RUN T 17.15
J5-4GC-BSPP 1/2-20 X 1/4" BSPP FITTING 92.42
J6-14GC-MET STRAIGHT NIPPLE 61.24
J6-4GC-BSPP ADAPTER SST 316L FLARE X.25 BS 129.50
J6-5TER REDUCER #6 FEMALE TO #5 MALE-M 46.25
J6-8GC-BSPP ADAPTER 1/2" BSPP X #6 MALE-MH 21.85
J6SE 9/16-18 JIC FEMALE SWIVEL 23.63
J8-5TER REDUCER NIPPLE 72.10
J8-GC STRAIGHT FITTING BSBP 33.22
J8GE 90DEG ELBOW 26.87
JH0510-90 90 DEG Elbow, 5/16" Male JIC X 20.00
JHSV0001L EPF Loose Parts per engine Del 0.00
JHSV001 Initial Delivery Loose Parts 0.00
JHSV001L EPF Loose Parts per engine Del 0.00
JHSV002 COVER, PART OF COMMON RAIL 0.00
JHSV003 FUEL SEPARATOR COVER W/ NANOME 0.00
JHSV004 LOP TERMINAL STRIP 0.00
JHSV005 COALESCER KIT 562.81
JHSV006 AIR FILTER KIT 611.12
JHSV007 ORING, VITON 100mm X 3mm 0.00
JHSV008 CAPACITOR, TANTALUM, 220uF, 10 9.67
JHSV009 SUPERCEDED BY 00C93501 0.00
JHSV010 O-Ring, Viton 100MM ID x 3MM C 21.59
JHSV011 JHSV INSTALLATION PARTS- STOCK 0.00
JHSV012 JSHV Assembly Parts 0.00
JHSV013 COALESCER KIT 2 PK FIELD SERVI 434.24
JHSV014 WARNING LABEL PLATE ENGPL-2X4X 0.00
JHSV015 DRAIN LINE ASSEMBLY 762.56
JHSV016 J/W HEAT EXCHANGER PLATE PACK 3,605.00
JHSV017 HARNESS, TOOL KIT ACCESSORIES 0.00
JHSV018 M5X-F ASSEMBLY 42,702.65
JHSV019 THERMOCOUPLE ASSEMBLY 1,340.00
JHSV020 METERING UNIT ASSEMBLY 1,138.97
JHSV021 CONNECTOR FOR SENSOR PG9 3.37
JHSV022 J/W HEATING ELEMENT 0.00
JHSV023 SOLID DISPLAY FLUID AND METALL 16,706.50
JHSV1000 JHSV 1000 HR PMS KIT PER ENGIN 0.00
JHSV2000 JHSV 2000 HR PMS KIT PER ENG 0.00
JHSV250 JHSV 250 HR PMS KIT PER ENGINE 0.00
JHSV500 JHSV 500 HR PMS KIT PER ENGINE 0.00

 
196



November 2025 Diesel Engine Parts List

JHSV6000 JHSV 6000 HR PMS KIT PER ENG 0.00
K-442-WS "SIOUX" GRINDING STONE 25.76
K52-0007 BALL BEARING 80.92
K52-0008 BALL BEARING 138.39
K800010001 LCS CONVERSION KIT 12,242.00
KA000129 LAMP, VOLTAGE (USE 912322) 732.40
KDEP 2997 SPECIAL WRENCH BOSCH FUEL PUMP 172.98
KH-G1/2-3-W-T TRUE 3 WAY 1/2" BSPP FEMALE BA 412.38
KP81060L11566 THERMOSWITCH (USE PN 912331) 691.43
KTK-R-10 FUSE; FAST-ACTING; 10A 25.62
KVH-C100 KVH COMPASS 2,826.05
KWI-8600-1 SEE PN:  WLR118 0.00
L1306T2MD ENGINE 29,304.00
L1306T2MS MARINE DIESEL ENGINE 53,400.00
L180 B17 Z723A WATER DIRECTIONAL CONTROL VALV 173.33
LABELPLATE ONE VERY LOW OIL PRESSURE ALARM PL 1.95
LABOR LABOR 0.00
LAMIERAXXXXG RING 1,638.00
LATD-2R INDICATOR, LED RED, 24VDC-RC 12.85
LC1-D09 BD 24VDC 25A CONTACTORS 178.91
LC1D098BD IEC CONTRACTOR 3P 9A 24VDC 98.09
LC1D12BL CONTACTOR 191.36
LCS001 REPAIR KIT FOR GOVERNOR 232.17
LCS007 LCS GENERAL SERVICE KIT 0.00
LCS008 PLUNGER, MODIFIED 61571F01 253.88
LCS009 ORING, OIL COOLER 16.69
LCS010 SUPERSEDED BY 00G65200C 2,643.05
LCS011 MODIFIED PLUG 57.31
LCS012 O-RING 129.8x3.53, NITRILE 1.26
LCS013 COLLAPSIBLE LINKAGE KIT 533.01
LCS014 COUPLING, SHEER POINT, 1708 650.00
LCS015 GASKET, VITON, 35x65x11 30.83
LCS016 HOSE, 1/4" BRAIDED ASSEMBLY 0.00
LCS017 Pipe Bracket Shim 0.00
LCS018 CONNECTOR FOR SENSOR PG11 4.37
LCS019 RECEPTACLE, AMP 22-18AWG 0.48
LCS020 Hose 240.72
LCS021 SEAL RING FLANGE 404.35
LCS022 GASKET 6.40
LCS023 Connector 120.05
LCS024 Screw, Tamper Proof 29.99
LCS026 JACKET WATER PUMP INSTALLATION 587.00
LCS027B OIL SAMPLE VALVE LCS HPCR 887.00
LCS027C JACKET WATER SAMPLING VALVE 1,304.92
LCS028 LCS 1708 ENGINE REBUILD-BOM- 0.00
LCS029 PRESS SENSORS MOD KIT- MECH ON 822.46
LCS030 GASKET, PREHEATER WATER SIDE 11.99
LCS038 JACKET WATER SAMPLING KIT 916.27
LCS039 CN1 EXTENSION, SSDG 1-3 4,846.00
LCS040 CN1 EXTENSION, SSDG 4 4,316.00
LCS041 CN2 EXTENSION, SSDG 1-3 4,262.00
LCS042 CN2 EXTENSION, SSDG 4 3,870.00
LCS043 CN3 EXTENSION, SSDG 1-3 2,551.00
LCS044 CN3 EXTENSION, SSDG 4 2,451.00
LCS045 LCS HPCR ANODE KIT 2,347.50
LCS046 BOWL GASKET 2000/18 14.41
LCS047 BOWL GASKET 2000/10 11.30
LCS2000 1708 Engine 2000 HR PMS 2,509.00
LCS2024-001 GASKET, ALTERNATOR HEAT EXCHAN 67.64
LCS500 1708 Engine 500 PMS 693.00
LCSDGS GENSET W/LOOSE PARTS 359,000.00
LD2-LST-12 OIL DELIVERY FLEX TUBE COMPLET 52.50
LFS 6010WCF REPLACEMENT FILTER ONLY LFS 62 132.93
LFS 6210BP 10 M FILTER AY W/BYPASS 338.88
LFS RK356LS TATTLETALE SENSOR SWITCH 41.95
LG-X 1000 1/2" FUEL DECONTAMINATION 475.00
LJ050 .625 COUPLING 5/8 WITH KEYWAY 29.02

 
197



November 2025 Diesel Engine Parts List

LJL050 .500 COUPLING 1/2 SPIDER 16.36
LM127-T OPTICAL LEVEL WITH THERMOMETER 0.00
LM2B203F/QC NASON PRESSURE SWITCH 54.00
LM2CTA-200 HIGH ELECTRICAL LEVEL INDICATO 0.00
LM2CTA-300 LOW ELECTRICAL LEVEL INDICATOR 0.00
LM2CTA-350 LOW ELECTRICAL LEVEL INDICATOR 0.00
LN100 1" LOCKNUT 0.19
LP1K1210BD CONTACTOR, MINIATURE 184.77
LR2K0314 MINIATURE OVERLOAD RELAY CLASS 99.84
LSA49.1M75 LSA 49.1M75 GENERATOR 49,168.00
M 620 008 001 DES1300 MIL ADAPTER BOX 0.00
M-25-18M 2 1/2 MALE NPT 321SS 156.00
M052011001 SOLID INSTALLATION SCREW KIT 20.86
M111107001 WIRING HARNESS, KEYBOARD 486.90
M111118011 TOOL KIT WIRING HARNESS 3,000.00
M111124001 SOLID WIRING HARNESS ADAPTER 1,312.52
M111150001 PI KIT INTER CONNECTION WIRING 2,895.00
M1222RN12F256 BOLT, 3/4X16 UNF-2A 3 1/2" LEN 56.50
M1242AD TACH KEY 34.75
M19622/1-001 STRAIGHT NYLON STUFFING TUBE 6.08
M19622/1-002 STRAIGHT NYLON STUFFING TUBE 6.08
M19622/14-0001 PLUG NEOPRENE FOR STUP TUBE 2.13
M19622/14-0002 2 PLUG NEOPRENE FOR STUP TUBE 2.13
M19622/14-001 NEOPRENE PLUGS 2.13
M19622/2-001 90 DEGREE NYLON STUFFING TUBE 14.58
M19622/3-002 STUFFING TUBE (DORN) 2.35
M19622/3-004 STUFFING TUBE 1" (DORN) 4.20
M19922/14-002 NEOPRENE PLUGS 2.13
M2 CABLE ASSEMBLY 1,825.00
M2115D WASHER 1.41
M303 BALL BRG 208.81
M45FA500C ROTATING RECTIFIER MJB 450 1,185.92
M469020001 SOFTWARE DATASET RELEASE 8,699.00
M4GC 1/4 OD BITETYPE X 6.90
M4U 1/4" BITETYPE UNION SS 26.15
M500001001 LOW COST OIL QUALITY SENSOR 3,299.56
M500004001 K THERMOCOUPLE #1 0.00
M500004002 K THERMOCOUPLER w/ 10mt Cable 248.66
M5N 5/16 NUT FLARELESS 4.15
M5S 5/16 FERRULE (1PIECE) 2.25
M5X DATALOGGER 13,911.20
M5X-F BRACKET, INTERFACE AND WIRING 2,563.57
M6-L 6MM LIGHT NUT, STEEL 1.00
M600003005 M5X-F DATA AND EVENT RECORDER 33,247.76
M600003008 DATA LOGGER M5X-N1 0.00
M600007001 SOLID DATA LOGGER 33,050.00
M600008001 STATISTICAL DATA LOGGER 3,130.00
M600009001 SOLID DATA LOGGER 17,094.00
M600010001 SOLID DATA LOGGER - LCS 21,031.00
M600XXX001 M66-S SOLID DATA LOGGER 15,885.00
M602003001 JHSV TOOLKIT WITH OVEN AND TRA 49,340.00
M602010001 SOLID 156HS,  7" DISPLAY 21,550.00
M602010001KT HARNESS AND MOUNTING KIT 0.00
M602010001R SOLDI 156HS GEN1 (REFURBISHED) 0.00
M602010002 SOLID 156HS 25,040.00
M602010003 SOLID 156HS+ 23,040.50
M602010004 SOLID-LCS TOOLKIT VERSION 34,581.00
M602010005 SOLID 156HS LCS VERSION 0.00
M602010103 SOLID 156HS W/DATA LOGGER 37,386.00
M602012001 SOLID 156HS (LCS VERSION W/ EP 23,040.50
M602012006 SOLID 156HS+HMI 25,575.00
M602018001 SOLID 101HSFLAT SINGLE DISPLAY 17,790.00
M602018101 SOLID 101HSFLAT TWIN DISPLAY 24,050.00
M607008001 THERMO15 T/C CONVERTER 10,616.00
M607008003 THERMO15 THERMOCOUPLE INTERFAC 8,872.00
M607010001 VIBRATION PROCESSING UNIT 0.00
M607011001 VPU-3A(VIBRATION PROCESSING UN 4,934.00

 
198



November 2025 Diesel Engine Parts List

M609112001 SOLID 156HS DATA LOGGER UPGRAD 20,432.00
M611100001 KEYBOARD UNIT 3,043.08
M620005003 DES-1300 ECU 9,458.00
M620007002 DES1300MIL 8,800.00
M620008001 DES1300 MIL ADAPTER BOX 3,550.00
M62001001 DES-EX LCS 0.00
M620XXX001 SENSOR INTERFACE UNIT 6,730.00
M630001001 LCS SENSOR TESTING TOOL 4,500.00
M630002001 CALIBRATION SET- LCS 48,625.00
M630077001 TOOL KIT W/ SOLID 156HS and CA 52,200.00
M6X20 0.00
M85049 0.00
M85049414A 0.00
M85049416A 0.00
M860010/011002 M5X SETUP AND ANALYSIS PC SOFT 2,700.79
MA0S 24.40 FLYNG HOUSING EMC 55.91
MANIFOLDKIT KIT FOR CAST IRON MANIFOLD 4,000.00
MAOS 24.40 FLYNG HOUSING EMC 56.36
MAOS16.40 FLYNG HOUSING EMC 36.61
MARK8(M) ANGLE VALVE 3/8" 24 ORING X 1/ 1,416.00
MATERIAL GOODS USED FOR WORK DONE 0.00
MAVS 16.40 FLYNG HOUSING EMC 37.48
MB2650040A200 M12 X 40 BHSCS A-2CS 0.00
MBMP3812SS/RT 0.00
MCG-11 LONG CABLE GLAND 6.68
MCG-21R CABLE GLAND 15.53
MCLBA24D HORN, 24VCC CONTINUOUS ELECTRI 241.24
MCM PMS 0.00
MCM SHELL/TUBE J/W COOLER 37,812.51
MCM004 DIAPHRAGM 27.50
MCM008 CYLINDER LINER SHIMS 62.00
MCM009 MANIFOLD TUBE 237.08
MCM010 TUBE AY 5/8"OD SS W/BANJO 901.88
MCM011 TUBE AY 1/4" OD 49.72
MCM013 TUBE AY 1/4"OD 58.40
MCM014 REAMER, FUEL INJECTOR 4,725.00
MCM017 CONNECTION BLOCK 560.00
MCM018 BRACKET 1ST TUBE SECTION 112.72
MCM019 BRACKET, 2ND TUBE SECTION 14.86
MCM020 TUBE AY 5/8" OD SS 175.34
MCM022 SPECIAL TEE MODIFIED 159.11
MCM024 3/4" X 1/8" FLAT BAR QQ-S-763, 4.17
MCM025 WASHER 304 SS 88.69
MCM027 BRACKET 117.25
MCM028 FLATBAR 1/8" X 1" 2.10
MCM030 PIPE AY, PUMP SUCTION 0.00
MCM031 PIPE AY, PUMP SUCTION 0.00
MCM032 PIPE AY, HEAT EXCHANGER 0.00
MCM033 PIPE AY, RECIRC 0.00
MCM034 PIPE AY, THERMOSTATIC 0.00
MCM035 BRACKET VALVE MOUNTING-MCM 90.00
MCM036 BRACKET, PILOT VALVE 272.00
MCM037 TUBE, GOVERNOR OIL 2ND SECTION 192.73
MCM038 TUBE, CONNECTING OIL, 4TH 162.48
MCM039 TUBE, ENGINE OIL TO PILOT 293.70
MCM040 TUBE, ENGINE OIL TO PILOT 255.44
MCM041 HOSE, AIR TO PILOT VALVE 408.64
MCM042 HOSE, AIR TO PILOT VALVE 541.66
MCM043 TUBE ASSEMBLY, METAL 121.37
MCM044 TUBE, AIR PILOT SHUT (MPDE) 378.54
MCM045 HOSE, BYPASS TO START UP 354.08
MCM046 BRACKET, VALVE 161.87
MCM047 TUBE, OIL 1ST SECTION 75.92
MCM048 Bracket, Pilot Valve 569.92
MCM050 BOTTOM END COVER 75.00
MCM051 AUXILIARY DRIVE MOUNTING 17.50
MCM052 SEA WATER DRIVE PUMP COVER 18.67

 
199



November 2025 Diesel Engine Parts List

MCM053 JACKET WATER PUMP COVER 8.33
MCM054 CYLINDER HEAD DECK COVER 83.33
MCM055 LIFTING DEVICE FRONT COVER 75.00
MCM056 LIFTING DEVICE BOTTOM END 75.00
MCM057 LOADING SHIM 56.67
MCM058 GOVERNOR/ACTUATOR DRIVE 17.00
MCM059 OIL FILTER MOUNTING PORT 15.00
MCM060 OIL MANIFOLD MOUNTING PORT 7.50
MCM064 TEE TUBE OIL SUPPLY 92.82
MCM067 ELBOW 90DEG 3/8"SAE ORING 32.38
MCM069 HAWK I ELECTONIC CONTROL 9,716.67
MCM072 1" BSPP X 3/4"-16 JIC 138.58
MCM073 3WAY 2 PORT VALVE 808.50
MCM074 HOSE ASSEMBLY DE-CLUTCHING 472.73
MCM075 DUMP VALVE BRACKET ASSEMBLY 40.00
MCM076 TEE UNION 1/4" OD BITETYPE-MCM 20.27
MCM078 ADAPTER 1/2 MPT X 3/4-16 10.22
MCM079 ADAPTER 1/2 MPT X 3/4-16 141.40
MCM080 CAP, 1/4" OD SOCKET WELDED 7.35
MCM082 Valve Recesion Measurement Too 443.42
MCM083 BLUE PAINT  5LITER 83.82
MCM086 FLANGE, 6 HOLE 90.83
MCM087 GASKET, 4" SLIP ON FLANGE 14.17
MCM089 GASKET 19.65
MCM090 GASKET 22.06
MCM091 HANGER ASSEMBLY, 1,007.50
MCM093 PLATE 3/16" THK ALUMINUM 14.00
MCM094 PIN 1,112.89
MCM101 TEE, 5/16" UNION 38.60
MCM126 HOSE ASSEMBLY 142.12
MCM128 VIBRACON, HEAVY DUTY SM16 (22m 2,639.00
MCM129 VIBRACON, HEAVY DUTY SM16 1,079.41
MCM130 VIBRACON, HEAVY DUTY SM16 (19m 1,100.00
MCM130LP VIBRACON, HEAVY DUTY SM16SS 1,079.41
MCM131 LOW PROFILE BUSHING 238.40
MCM132 BUSHING, SLEEVE 55.04
MCM133 WASHER, FLAT MACHINE, 48.68
MCM135 RH ENGINE RAIL ASSEMBLY 9,800.00
MCM138 LH ENGINE RAIL ASSEMBLY 10,160.00
MCM139 REAMING TOOL, SPECIAL 5,675.00
MCM140 BOLT HEX HD 3/4"-10 UNC 10.29
MCM141 HEX HD 1"-8 UNC X 6" LG 39.07
MCM142 HOSE  1/2" X 30" 0.37
MCM143 FITTING 3/4-16" SAE 37 57.28
MCM144 BLANK TAILPIECE 4.76
MCM146 REAMER 19MM 185.18
MCM147 REAMER 19.5MM 185.18
MCM148 THERMOSTATIC VALVE FRONT 1,037.43
MCM149 VALVE SEAL KIT 91.46
MCM150 DRILLING TEMPLATE FOR 316.43
MCM151 REDUCER 3/8" X 1/4" BRASS 11.49
MCM152 COUPLER PLUG 3.38
MCM153 PLUG 1/4" STAINLESS STEEL 6.91
MCM154 BUSHING SLEEVE 61.04
MCM155 ELEMENT (WALTON) 352.94
MCM156 REAMER KIT (19-27MM) 4,297.68
MCM157 REAMER 20MM 185.72
MCM158 REAMER 20.5MM 196.23
MCM159 REAMER 21MM 196.23
MCM160 REAMER 21.5MM 222.51
MCM161 REAMER, 22MM 222.51
MCM162 REAMER, 22.5MM 241.78
MCM163 REAMER, 23MM 241.78
MCM164 REAMER, 23.5MM 255.80
MCM165 REAMER, 24MM 255.80
MCM166 REAMER, 24.5MM 283.83
MCM167 REAMER, 25 283.83

 
200



November 2025 Diesel Engine Parts List

MCM168 REAMER, 25.5MM 297.85
MCM169 REAMER, 26MM 297.85
MCM170 REAMER, 26.5MM 343.40
MCM171 REAMER, 27MM 343.40
MCM172 CASE FOR REAMERS 255.00
MCM173 AIRSEP SYSTEM WITH "Y" 16,423.63
MCM174 RH, AIRSEP COMPLETE 9" 12,868.00
MCM175 LH, AIRSEP COMPLETE 9" 12,868.00
MCM176 AIRSEP SYSTEM (VERTICAL) 13,134.23
MCM177 RH, AIRSEP COMPLETE 9" 5,654.15
MCM178 LH, AIRSEP COMPLETE 9" 5,654.15
MCM179 ELBOW 45DEG 6"X6" 41.32
MCM180 ELBOW, 90DEG 6"X6" 64.19
MCM181 CLAMP, 6" SS T-BOLT 46.86
MCM182 TUBE, CONNECTOR 6" 153.44
MCM183 CONNECTOR TUBE 269.52
MCM184 INLET "Y" 6"X6"X8" 1,126.78
MCM185 CONNECTOR, HOSE 8" 45.85
MCM186 FLANGE, I" AIR INLET 285.85
MCM187 BREATHER ADAPTER 306.32
MCM188 BACKWASH HOSE AY 457.50
MCM189 TEE, SPECIAL OIL PAN 331.26
MCM190 FILTREX INLET HOSE RH 294.00
MCM191 FILTREX ASSEMBLY 96,423.50
MCM193 FILTER, TAPER AIR 9"X9" 0.00
MCM195 LABEL  7.50"X4.75" 19.00
MCM196 GASKET 1 1/2" IPS COOLER 13.65
MCM197 SPRING, EXTENSION 5 1/2' 21.70
MCM198 BODY, LH 9" VERTICAL AIRSEP 4,884.61
MCM199 BODY, RH 9" VERTICAL AIRSEP 4,884.61
MCM200 LH, BODY 9" HORIZONTAL AIRSEP 5,928.17
MCM201 RH, BODY 9" HORIZONTAL AIRSEP 5,928.17
MCM202 CYLINDER HD DCK COVER-RS 77.33
MCM203 FILTREX INLET HOSE LH 931.73
MCM206 CLAMP 68.91
MCM207 O-RING AIR FILTER 11.63
MCM211 DOUBLE GEAR INSTALL PARTS KIT 4,981.30
MCM212 BRACKET, ELECTROVALVE 314.74
MCM213 OIL TUBE FRM ELECTROVALVE 61.30
MCM214 OIL TUBE FRM ELECTROVALVE 73.25
MCM215 OIL TUBE TO ELECTROVALVE 63.35
MCM216 BRACKET, MANUAL SHUTDOWN 1,333.33
MCM217 MOUNTING BRACKET, FILTREX 1,010.00
MCM219 6V ENGINE KIT, GALLERY 48,570.99
MCM220 6V RILLENLAGER BEARING KIT 5,225.00
MCM221 TUBE WATER (BOM)(PUMP TO COOLE 5,070.00
MCM222 PRELUBE HOSE AY 482.19
MCM223 ADAPTER 4 1/2" X 6" 206.84
MCM224 6" x 3.5" SLEEVE W/(2) 6.5" T- 58.03
MCM225 HOSE, 4-1/2" X 90DEG 61.68
MCM227 HOSE, 6 IN DUCT 42.49
MCM228 CLAMP, 5" SS "T" BOLT 12.94
MCM229 CLAMP,  6.25" T- BOLT 20.54
MCM230 BRACKET 40.00
MCM231 SPACER 28.33
MCM232 NUT, SS NYLOCK 1/2 X 13 0.88
MCM233 STUD 1/2" X 13 X 2 1/4" 2.92
MCM236 SUPPLY HOSE 795.57
MCM237 DISCHARGE HOSE 672.78
MCM238 ADAPTER, M22 COMPRESSION 131.83
MCM241 GAUGE, PRESSURE VACUUM 269.53
MCM244 FILTER HOUSING STRAPS SET 464.10
MCM245 SHUTDOWN TUBE BRACKET 7.08
MCM246 BOLT 3/4-10 X 2.25  316SS 3.65
MCM247 NUT, NYLOCK 3/4-10  316SS 4.77
MCM248 WASHER, FLAT 3/4    316SS 0.70
MCM249 6"X6"  22DEG HOSE 69.12

 
201



November 2025 Diesel Engine Parts List

MCM252 D/P GAUGE MIL SPEC 2,741.70
MCM253 D/P GAUGE MIL SPEC 2,741.70
MCM254 DETROIT SWITCH 1,110.00
MCM255 NUT 3.06
MCM256 FERRELE 1.30
MCM259 6V PRELUBE PUMP INSTALL 415.03
MCM261 AIRSEP FILTER KIT 6V 1,200.00
MCM262 GAUGE PANEL, FILTREX 35.83
MCM263 AIR START PANEL 60.00
MCM264 AIR START PANEL CUBE 13.33
MCM266 BRACKET, FILTREX TEST VALVE 91.67
MCM267 AIR START PANEL BRACKET 36.67
MCM268 AIR START PANEL UNDER 45.00
MCM269 RAW WATER PUMP SUCTION TUBE (B 5,245.00
MCM270 FLANGE, SPECIAL GILKES 578.35
MCM271 PIPE, SW SUPPLY TO HEAT 2,493.92
MCM272 EXPANSION BELLOWS 600.00
MCM273 PIPE, SW SUPPLY TO HEAT 3,180.23
MCM274 PIPE, S/W OVERBOARD 2,947.00
MCM275 ORIFICE 956.40
MCM277 GASKET 12.61
MCM278 FLANGE S/W OUTLET 833.35
MCM279 BRACKET,PIPE 110.00
MCM280 FLANGE 625.00
MCM282 FLANGE, THREADED 589.72
MCM283 ADAPTER, THREADED 625.00
MCM284 PIPE, SW SUPPLY TO HEAT 4,522.54
MCM285 ZINC BOSS 125.00
MCM286 PIPE BRACKET ASSEMBLY 97.92
MCM287 PIPE BRACKET ASSEMBLY 85.00
MCM293 STUB, LH CONNECTING 158.33
MCM296 MOUNTING PLATE 22.50
MCM297 MOUNTING PLATE 19.17
MCM298 WRENCH, 6 CYLINDER OIL PAN 168.30
MCM299 CONNECTOR, MALE 27.25
MCM300 BRACKET 383.33
MCM301 BULKHEAD UNION ELBOW 172.84
MCM302 WASHER 25.00
MCM303 HANDLE 3.43
MCM304 TUBING, 1/8" X .028 SS SEAMLES 2.98
MCM305 ADAPTER UNION 23.67
MCM306 STUD M8X1.25X50 0.00
MCM307 NEEDLE VALVE 1/8 FNPT 93.49
MCM308 FUEL REGULATING VALVE 611.85
MCM309 SWIVEL NUT STRAIGHT THREAD CON 126.15
MCM310 FITTING, 1/4 - 18 NPT 40.98
MCM311 FITTING, 1 1/4 - 11 1/2 NPT 92.18
MCM312 CONNECTOR 94.70
MCM313 EXPANSION JOINT 4 x 6-3/4 FF M 2,312.77
MCM314 RINGS FOR EXPANSION JOINT 4 x 799.91
MCM315 CONTACT COVER 129.53
MCM317 AUXILIARY DRIVE HOUSING COMPLE 5,915.69
MCM318 STUD, SPECIAL 41.02
MCM319 INJECTION PUMP DRAIN LINE, SIN 314.74
MCM320 FITTING 276.48
MCM322 5/16 SS BRAIDED LINE 437.73
MCM323 LAGGING FOR TURBO SHIELDS 2pc 216.67
MCM326 6V TURBO CHARGER CHANGE OUT KI 25,682.40
MCM330 MODIFIED CONNECTING STUB 375.13
MCM331 J/W PUMP SEAL REPLACEMENT KIT 0.00
MCM332 FLAP FLANGE 603.08
MCM337 COMPANION FLANGE 0.00
MCM338 SOCKET 400.73
MCM339 SEA WATER TO COOLER 2ND SECTIO 1,283.30
MCM340 SEA WATER TO COOLER 1ST SECTIO 1,970.01
MCM341 BYPASS PIPE 940.95
MCM342 LEFT THERMOSTAT INLET PIPE 637.70

 
202



November 2025 Diesel Engine Parts List

MCM344 BRACKET 935.52
MCM345 3/8" TUBING, 276-2 CUT TO 1" 19.35
MCM346 BALL VALVE, PNEUMATIC OPEN 1,411.86
MCM347 BALL VALVE, PNEUMATIC CLOSED 1,411.86
MCM348 Low Lube Oil Shutdown Valve Re 3,999.00
MCM349 RIGHT THERMOSTAT INLET PIPE 539.60
MCM350 6V ENGINE CHANGEOUT KIT 23,339.04
MCM351 6V PMS KIT, ENGINE SET 0.00
MCM352 90° SS Elbow J10-18X1.5ME 361.16
MCM353 HYD. MOTOR MAINT. KIT FILTREX 350.00
MCM354 PILOT VALVE MOUNTING BRACKET 274.15
MCM355 NIPPLE, DRAIN, LO L/O GOVERNOE 73.78
MCM356 DRAIN BOWL, LO L/O GOVERNOR AC 73.78
MCM358 SEA WATER FLANGE GASKET 57.16
MCM359 FLANGE 326.48
MCM360 HOSE, EXHAUST MANIFOLD VENT 417.34
MCM361 THERMOSTAT BRACKET 75.81
MCM363 J/W PUMP VENT NIPPLE 57.97
MCM364 J/W PUMP VENT BOLT 49.06
MCM365 J/W BY PASS CLAMPING PLATE 160.53
MCM366 J/W INLET PIPE SUPPORT 98.11
MCM367 S/W OUTLET PIPE 856.22
MCM368 BRACKET SS301 0.00
MCM369 BRACKET SS 304 0.00
MCM370 VALVE ASSEMBLY 1,850.00
MCM454 PILOT VALVE MOUNT 0.00
MCM455 ID 36 CYLINDER HEAD REBUILD RE 0.00
MD302 BLUE OIL, WALKER 143.37
MDC316 FILTER CLEANER 5 GALLONS 0.00
MDO316 FILTER OIL 1 GALLON BLUE 143.37
MDTA38/12 THERMAL SEALING TUBE 60.43
MDTA70/26 THERMAL SEALING TUBE 30.05
MESH-GROUP 25-I 0.00
MF-100-3-A25-NB FILTER CARTRIDGE 340.20
MG27046 ROTARY HANDLE OPER ASSEMBLY-LC 192.15
MG27047 ROTARY HANDLE DOOR INTERLOCK 159.39
MGR 63/100 PRESSURE GAUGE 0.00
MHC001 MICROSWITCH BRACKET 61.00
MHC002 SPACER 11.00
MHC003 SWITCH ACTUATION PLATE 61.00
MHC006-1 SPACER 9.24
MHC008 SPACER 7.00
MHC013 PISTON COOLING ADAPTER 199.81
MHC016 BLANK TEE 1/4IPS - IAW ANSI B. 41.41
MHC034 OIL DELIVERY TUBE TO TURBO 1,133.82
MHC042 TUBE, LH GOV MODIFIED 496.78
MHC048 MOUNTING BRACKET 59.00
MHC049 MOUNTING CLIP 6.50
MHC054 LOCKING PLATE 15.00
MHC055 DOOR STUD 125.00
MHC061 3129 x 2 (CAP 1/8" NPT) 0.98
MHC062 3129 x 4 (CAP 1/4" NPT) 1.60
MHC063 COUPLING, CLUTCH ACTUATOR 360.00
MHC064 GUIDE, CLUTCH ACTUATOR 140.00
MHC067 VENT COVER LABELPLATE 2.75
MHC068 DRAIN COVER LABELPLATE 2.40
MHC069 CLUTCH ACTUATOR MICROSWITCH BR 112.00
MHC070 INJECTION PUMP SUPPLY TUBE 2ND 77.20
MHC071 INJECTION PUMP SUPPLY TUBE 3RD 57.50
MHC072 ACTUATOR OIL TUBE 1ST SECTION 83.32
MHC074 SHUTDOWN DRAIN TUBE-MHC 23.00
MHC077 JACKWTR DISCHARGE CAUT. PLATE 11.90
MHC079 BRACKET 29.58
MHC081 LOW LO DEVICE ISOLATION V 5.90
MHC082 FUEL LINE BRACKET 155.10
MHC083 CLUTCH ACTUATOR MICROSWITCH FO 128.80
MHC084 CLUTCH ACTUATOR CAM 308.33

 
203



November 2025 Diesel Engine Parts List

MHC086 SPACER CLUTCH ACTUATOR ENCLOSU 20.00
MHC087 3/4 DRIVE EXTENSION 24"LONG 245.00
MHC088 CAP FOR MHC064 13.90
MHC091 #1 ME CONTROL PANEL 127.40
MHC092-01 ENGINE LUBE OIL PRESSURE LABEL 3.60
MHC092-02 PISTON COOLING OIL PRESSURE 3.60
MHC092-03 IFVG OIL PRESSURE LABEL 3.60
MHC092-04 SEA WATER PRESSURE LABEL 3.60
MHC092-05 RIGHT BANK CHARGE AIR PRESSURE 3.60
MHC092-06 LEFT BANK CHARGE AIR PRESSURE 3.60
MHC092-07 START AIR OUTPUT LABEL PLATE 3.60
MHC092-08 LUBE OIL GALLERY PRESSURE LABE 3.60
MHC092-09 PISTON COOLING OIL PRESSURE LA 3.60
MHC092-10 IFVG OIL PRESSURE LABEL 3.60
MHC092-11 SEA WATER PRESSURE LABEL 3.60
MHC092-12 CHARGE AIR PRESSURE LABEL 7.21
MHC092-13 JACKET WATER TEMPERATURE LABEL 3.60
MHC092-14 IFVG LUBE OIL TEMPERATURE LABE 3.60
MHC092-15 ENGINE LUBE OIL TEMPERATURE LA 3.60
MHC092-16 PRELUBE VALVE LABEL PLATE 3.60
MHC092-17 AIR START VALVE LABEL PLATE 3.60
MHC092-18 IFVG OUTPUT SPEED LABEL 3.60
MHC092-19 ENGINE SPEED LABEL PLATE 3.60
MHC092-20 MANUAL CONTROL, PULL HANDLE 6.00
MHC095 HOSE ASSEMBLY, FUEL DRAIN 167.70
MHC096 STEM 117.82
MHC097 BODY 136.78
MHC098 8 CYLINDER FUEL DRAIN MANIFOLD 408.33
MHC099 INJECT PUMP DRAIN 1ST SECTION 86.67
MHC100 RB DRAIN 77.58
MHC101 RIGHT BANK DRAIN TUBE GEN SET 132.00
MHC102 LEFT BANK DRAIN TUBE GEN SET 80.13
MHC103 DRAIN TUBE GEN SET 230.83
MHC104 TUBE, LEFT SIDE DRAIN 56.08
MHC106 DRAIN TUBE 225.00
MHC109 ELBOW, SPECIAL 44.33
MHC110 HOSE TAG 4.58
MHC111 LINE CLAMP 4.93
MHC112 BRACKET 5/8" OD, CRES TYPE 26.87
MHC113 1ST SECTION FULE OIL OUTLET 72.00
MHC114 2ND SECTION FUEL OIL OUTLET-MC 119.33
MHC115 FUEL OUTLET TUBE FRM COOLER AY 72.00
MHC116 FUEL OUTLET TUBE FRM COOLER AY 131.40
MHC117 FUEL INLET TUBE TO ENG. AY 99.00
MHC118 FUEL INLET TO ENGINE AY 131.40
MHC119 FUEL INLET TO ENGINE 91.09
MHC120 PLUG 3/8" NPT 12.41
MHC122 FUEL CROSS CONNECT TUBE 57.60
MHC122A Tube Assy 114.82
MHC123 FUEL CROSS CONNECT TUBE 68.40
MHC124 FUEL CROSS CONNECT 128.96
MHC125 FUEL OUTLET FR COOLER AY 121.34
MHC126 DO NOT PLUG TEL TALE HOLE PLTE 39.00
MHC129 M6 X 25 BOLT, SOC HD CAP 0.79
MHC131 AMOT VALVE (MODIFIED) 4,169.15
MHC132 VALVE(Discontinued) 699.20
MHC133 VALVE(Distcontinued) 634.22
MHC134 FERRULE SET 3.00
MHC135 NUT,TO PUT ON 3/8" TUBE 3.22
MHC136 ELBOW SS 90DEG 1/8NPT-1/4 JIC 9.87
MHC137 ADAPTER 1/8" SAE ORING BY 58.92
MHC138 VALVE MOUNTING BRACKET SS 430.83
MHC139 PILOT VALVE MOUNTING BRACKET 250.00
MHC141 CAP 5/16" 8.68
MHC142 TUBE GOVERNOR OIL2ND 66.87
MHC143 TUBE GOVERNOR OIL 86.47
MHC144 TUBE CONNECTOR OIL 66.87

 
204



November 2025 Diesel Engine Parts List

MHC145 TUBE ENGINE OIL TO 97.63
MHC146 HOSE 2807-4  90" 247.72
MHC147 TUBE AIR FROM PILOT TO 34.50
MHC149 HOSE 2807-4   60" 138.00
MHC150 ADAPTER 3/8 SAE ORING 8.25
MHC151 ADAPTER 1/4 SWIVEL RUNTEE 30.65
MHC152 1/4 SWIVEL ELBOW  SS 30.52
MHC153 SCREW 10-32 X 1" SS 1.08
MHC154 NYLOCK NUT 10-32 0.58
MHC155 HOSE TAG 3.50
MHC156 AIRSEP, 12" INLINE ENCLOSED 5,330.00
MHC157 VAC. REG. FILTER ELEMENT 43.77
MHC158 BREATHER HOSE 21.13
MHC159 DRAIN HOSE 12 FT LG 447.59
MHC160 146.94
MHC161 BARB, 3/8 IN NPT MALE X 1/2" H 7.18
MHC162 CLAMP, 1 1/4"SS HOSE #20 4.34
MHC165 8" CONNECTION HOSE W/CLAMP 55.15
MHC168 TUBE, CONNECTION ADAPTER 24.28
MHC171 UNION TEE WITH ORIFICE 130.00
MHC172 UNION TEE WITH ORIFICE 130.00
MHC173 SWIVEL NUT RUN TEE 79.52
MHC174 9" X 14" TAPER AIR FILTER 258.84
MHC175 9.5" AIR FILTER SPRING 11.72
MHC177 AIRSEP, 12" INLINE ENCLOSURE 5,330.00
MHC178 CLAMP, 1/2" SS HOSE #6 3.17
MHC179 TEE, ALUMINUM 49.92
MHC180 CLAMP, 8.88" SS T-BOLT 31.15
MHC181 HOSE, 90DEG ELBOW X 1 1/4" 37.38
MHC183 DUAL TURBO AIRSEP KIT 9,533.10
MHC184 #2 ME CONTROL PANEL 133.82
MHC185 REMOTE THERMO MIL-T-19646 1,040.00
MHC186 PRESSURE GAGE 0-200PSI 449.25
MHC187 PRESSURE GAGE 0-60 PSI 480.67
MHC188 PRRESSURE GAGE 0-60PSI 1,430.48
MHC189 THERMWELL 3/4 -28 CLASS II Mod 122.25
MHC190 ROTARY SWITCH W/FACE PLATE-MHC 293.33
MHC191 RELAY 294.85
MHC192 1/4"OD BITETYPE GAUGE,VALVE,CR 333.18
MHC193 CHECK VALVE 1/4"OD TUBE 56.67
MHC194 CHECK VALVE ADP 1/4"OD 13.10
MHC195 HOSE 1/4"  48"LENGTH 146.67
MHC196 HOSE 1/4" 36"LENGTH 353.11
MHC197 STOP COLLAR 37693 9.33
MHC198 STOP CABLE 048711-0-060 55.25
MHC199 THROTTLE CABLE #1 MAIN 86.65
MHC200 CONTROL HEAD QUICK RELEASE 58.50
MHC201 ADP BITY 1/4" JIC BULKHEAD 27.82
MHC202 PARKER ADP 1/4" JIC X 1/4" OD 27.28
MHC203 1/4" JIC SS "T"-MHC 20.67
MHC204 TACHOMETER 0-3000RPM 825.00
MHC205 MAGNETIC PICKUP 366.67
MHC206 5/8" BALL VALVE SWEDGE TYPE 264.00
MHC207 8 IN FLEXAUST HOSE 39.02
MHC208 WIRE, CONNKIT 30FT 125.00
MHC209 THROTTLE CABLE #2 76.87
MHC210 BRACKET, MANUAL CONTROL CABLE 204.17
MHC211 COVER, ELECTROSWITCH 120.00
MHC212 GASKET, ROTARY SWITCH COVER 4.97
MHC213 BALL JOINT QUICK RELEASE 21.30
MHC214 5/16-24 ESN AISI 316 0.32
MHC216 JUMPER 1.13
MHC217 JUMPER (BEAU 7233) 0.80
MHC218 TAIL PIECE ASSEMBLY 572.00
MHC219 MALE SPLIT CLAMP 1,293.33
MHC220 HOSE 298.50
MHC221 HOSE INTERNAL SUPPORT 120.50

 
205



November 2025 Diesel Engine Parts List

MHC222 90 DEG DOG LEG 1,791.00
MHC223 SPLIT CLAMP 428.57
MHC224 90 DEG MALE SPLIT CLAMP 1,652.08
MHC225 8" X 6" HUMP HOSE 35.00
MHC230 BRACKET, AIR START PRELUBE 75.00
MHC231 5/8" SWIVEL NUT BRANCH "T" 66.75
MHC232 ELBOW 90DEG  5/8" OD TUBE 29.80
MHC233 NUT 5/8" OD 37DEG JIC 12.30
MHC234 SLEEVE 5/8" OD 37DEG JIC 5.92
MHC235 WIRE, 2XSOW-3 8.97
MHC236 WIRE, 2XSOW-7 11.39
MHC237 UNION 5/8 OD 24.75
MHC238 TUBING 1/4" OD X .035 WALL T30 14.08
MHC239 FUEL BRACKET MPDE FUEL SYSTEM 63.33
MHC240 BLOCK, ROXTEC-MHC 12.75
MHC241 5/8" TUBING .035 THICK 4.02
MHC242 SHIM 8MM 21.00
MHC243 GEN FUEL MANIFOLD TDXR 14.17
MHC244 MPDE FUEL MANIFOLD TDXR 15.50
MHC245 ALIGNMENT TOOL 84.00
MHC246 ALIGNMENT TOOL 84.00
MHC249 WASHER, SPECIAL M10, 3/4 DIA, 8.05
MHC250 PROTECTIVE CAP 5.00
MHC253 THERMOWELL ASSEMBLY 76.10
MHC254 1/4" BITETYPE FITTING 19.82
MHC255 #1 ME CONTROL PANEL 166.18
MHC256 #2 MANUAL CONTROL PANEL 166.18
MHC259 90 DEG SWIVEL NUT ELBOW 45.25
MHC260 GRAPHITE ROPE 19.21
MHC261 5/8" HOSE FJIC30"LEN 228.62
MHC262 RELIEF VALVE  3 BAR 223.65
MHC263 ANODE FOR P/N 198684-MHC 39.30
MHC264 ANODE FOR P/N 198691-MHC 51.82
MHC265 SENSOR BLOCK 1,656.33
MHC265R SENSOR BLOCK REFURBISHED 250.00
MHC266 HOSE ASSEMBLY 756.67
MHC267 SWITCH 1,300.00
MHC268 NEMA 4X ENCLOSURE 920.00
MHC269 SPEED SWITCH/TRANSMITTER 2,075.00
MHC287 FLAT BAR 1/2"W X 1/8"THK 0.68
MHC288 GASKET BACKING STRIP, CURVED 3.08
MHC289 GASKET BACKING STRIP, L 2.75
MHC290 BRACKET, FUEL SUPPLY HOSE 64.17
MHC305 PRESS SNUBBER, FLARELESS 547.76
MHC309 LIGHT FIXTURE 286.00
MHC310 FIRE FIGHTING PANEL DOOR 187.21
MHC311 PLUG, HEX HD 3/4-16 UN 8.70
MHC312 VIBRACON SM20 STAINLESS 380.00
MHC318 VALVE, REGULATING 4,075.00
MHC319 MODIFIED SPRING RETAINER 17.50
MHC321 MODIFIED PLUNGER 87.15
MHC322 PLUNGER BUSHING 195.62
MHC323 MODIFIED FLANGE OIL COOLED 218.00
MHC324 SPECIAL STUD 217.36
MHC327 DRAIN HOSE 174.63
MHC330 3 WAY-2 PORT BALL VALVE AY 966.75
MHC331 5/16" CLAMP 304 SS ABA 1.33
MHC332 90DEG ELBOW 1/2" BSPP X 178.22
MHC333 3/4-16 JIC X 1/2" SAE 9.40
MHC334 ELBOW 90DEG 3/4-16 SAE-MHC 32.93
MHC335 1/2" SAE TO SWIVEL FEMALE 127.93
MHC336 TEE, SPECIAL 265.00
MHC337 BALL VALVE MS 3/4-16UNF 608.81
MHC338 METAL PARTICLE DETECTOR 3,948.81
MHC339 HAWK-I CONTROLLER 3,213.85
MHC340 FUNNEL 1/4" ROUND, SB 175.00
MHC341 TOP LONG RIGHT 1ST 820.59

 
206



November 2025 Diesel Engine Parts List

MHC342 RIGHT 2ND 1,017.00
MHC343 TOP LONG RIGHT 3RD 1,088.24
MHC344 TOP LONG LEFT 1ST 820.59
MHC345 LEFT 2ND 1,017.00
MHC346 TOP LONG LEFT 3RD 1,343.50
MHC347 PANEL B 1,230.00
MHC348 PANEL C 1,135.60
MHC350 STUD M12 X 1.75 A4-70 10.25
MHC353 SUPPORT 45.50
MHC354 VALVE 115.98
MHC355 TUBE ADAPTER 13.33
MHC356 PIN 7.98
MHC366 FUEL COOLER S/W OUTLET 319.12
MHC370 TUBING, 5/16 X .035 316/316L 15.50
MHC371 TUBING 5/8 X .035 316/316L 17.33
MHC373 HOSE ASSY, NONMETALLIC 30,123.28
MHC382 INSTRUMENTATION BOSS 46.10
MHC383 ORIFICE 160.00
MHC384 ORIFICE 133.33
MHC385 PLUG 1 5/16 UNF-2A-SS 29.88
MHC386 RELIEF VALVE W/MANUAL 286.32
MHC387 PRESSURE GAGE 0-160 PSI 108.99
MHC388 PRESSURE REGULATOR VALVE 55.67
MHC389 HOSE AY W/MALE NIPPLE CONNECT 122.19
MHC390 VALVE 3-WAY 1/2"SS 174.42
MHC392 ADAPTER FOR PLUG 171.15
MHC404 CENTRAL ROD 827.75
MHC405 FIRE FIGHTING DOOR 3.97
MHC406 FIRE FIGHTING DOOR 8.01
MHC409 ELBOW, 90DEG 104.62
MHC410 V-CLAMP SEAT 328.90
MHC411 STUB SEAT 2 1/2" 336.48
MHC412 ELBOW 45DEG 104.62
MHC413 2 1/2" MATING FLANGE TO 492.25
MHC414 SW FLANGE AT BENDING VALVE 710.42
MHC416 ENCLOURE KNEELING PLATFORM 123.33
MHC418 RIVET, 3/16" MONOBOLT 0.23
MHC420 SLEEVE 5/8" OD X 37 DEG JIC 3.38
MHC421 NUT 5/8"OD X 37DEG JIC 2.28
MHC422 5/8 OD TUBING CNA90/10 3.57
MHC423 PIPE HANGER 277.94
MHC424 PIPE HANGER 277.94
MHC426 HOSE AY 2807-8 42" LENGTH 400.84
MHC427 HOSE AY 2807-8 60" LENGTH 498.89
MHC428 MODIFIED FUEL MANIFOLD 197.10
MHC429 PIPE HANGER 277.94
MHC430 PIPE HANGER 133.82
MHC431 PIPE HANGER 92.65
MHC432 PIPE HANGER 380.88
MHC433 PIPE HANGER 242.65
MHC436 PIPE HANGER 380.88
MHC437 PIPE HANGER 329.41
MHC438 PIPE HANGER 313.60
MHC439 PIPE HANGER 462.00
MHC440 PIPE HANGER 329.41
MHC441 2 1/2" PIP CLAMP, HALF STYLE 35.42
MHC442 PIPE HANGER 329.41
MHC443 PIPE HANGER 432.35
MHC446 PIPE HANGER 494.12
MHC447 PIPE HANGER 257.35
MHC448 PIPE HANGER 339.71
MHC449 BRACKET, METAL PARTICLE 58.33
MHC450 BRACKET, METAL PARTICLE 166.67
MHC451 MAGNETIC PARTICLE DETECTOR 9.17
MHC452 CABLE (DXOW-3) 2.17
MHC453 HAWK I ELECTRONIC CONTROL 9,625.00
MHC454 5/16-18 X 1 BOLT A4-70-MHC 0.23

 
207



November 2025 Diesel Engine Parts List

MHC455 5/16 LOCKWASHER A4-70 0.05
MHC456 CAP, PISTON REGULATOR SAFETY 12.08
MHC460 GASKET 29.39
MHC462 BRACKET 83.33
MHC463 BRACKET, LIGHT 83.33
MHC465 BRACKET 40.83
MHC466 GASKET FOR 4RS THREAD 4.53
MHC467 OVERSPEED LABEL PLATE KIT 28.25
MHC468 1 1/2 X 1 1/2 SQUARE BAR 0.80
MHC469 1 1/2 X 1/4 FLAT ALUMINUM 0.30
MHC470 OVERSPEED CABLE STAND 133.33
MHC476 ELBOW, SWIVEL NUT 3/4 88.63
MHC480 VIBRACON SM16 W/21 DIA. 380.00
MHC481 GRID, MPD REPLACEMENT 212.62
MHC482 BOLT 5/16-18 X 3/4" SS 0.20
MHC495 STUB TUBE SEAT 1 1/2" 199.17
MHC496 4"IPS STUB SOCKET 586.25
MHC502 HYDRO PRESSURE TEST KIT 1,521.96
MHC503 PLATE, EXPANSION TANK 84.85
MHC504 1/4" X 2" NIPPLE 6.65
MHC505 TEE, BRASS 1/4"-LCS 9.16
MHC506 BUSHING, BRASS 5.69
MHC507 VALVE, BALL 1/4" 15.56
MHC508 VIBRACON SM33, HEAVY DUTY 1,634.00
MHC509 4" IPS STUB 626.25
MHC510 GASKET 6.73
MHC511 GASKET, 2 1/2" SQUARE 14.97
MHC512 Tube, water 319.12
MHC513 STUD 25.97
MHC514 STUD 42.83
MHC519 BRACKET, FUEL HOSE STBD 138.00
MHC524 15" GRADUATED REST. IND. 49.37
MHC525 DOMED 7" LID FOR AIRSEP 69.23
MHC526 KNOB, BLACK PLASTIC 15.56
MHC528 WARNING LABEL FOR OIL NUT 1.26
MHC530 DOOR, ENCLOSED AIRSEP 441.54
MHC531 AIRSEP, 12" INLINE LEFT 8,694.50
MHC532 AIRSEP, 12" INLINE RIGHT 6,786.10
MHC534 KIT, AIR FILTER CLEANING 40.00
MHC535 BRACKET, FUEL HOSE STBD 374.42
MHC538 HANDWHEEL-FILTREX 420.82
MHC539 GAUGE, SLUDGE W/DC SWITCH 8,192.60
MHC541 ADAPTER BLEEDER VALVE 422.50
MHC543 HOSE AY 300.42
MHC547 TUBE, EXHAUST SHIELD TO 114.06
MHC548 TUBE, EXHAUST HEAT SHIELD 114.06
MHC554 1" X 3/16" FLATBAR 304L CRES 17.07
MHC557 ISOLATOR SOLUTION #2 483.33
MHC558 CABLE, NULL MODEM 9 PIN 65.00
MHC560 SOCKET, 3" IPS 558.33
MHC561 3" IPS CONNECTING STUB 405.00
MHC562 ORING 2-342 NITRILE 0.55
MHC564 NUT 3/8" NYLOCK, CRES 0.25
MHC565 BOLT 3/8" X 1 1/2" CRES 0.40
MHC566 WASHER, FLAT 3/8", CRES 0.15
MHC567 SEPAR, FILTER 3,726.81
MHC568 ALGAE-X UNIT 6,658.35
MHC570 HOFFMAN BOX ENCLOSURE 5,752.00
MHC576 FILTREX SELF CLEAN FILTER 72,666.67
MHC592 UPS UNIT 23,500.00
MHC594 WATER COOLER 1T341973LA 17,000.00
MHC595 HPCR HIGH PRESSURE BLEED 348.00
MHC596 UNION ELBOW 161.83
MHC597 MALE CONNECTOR 90.00
MHC598 ADAPTER CONNECTOR 40.83
MHC599 TUBING  HP 3/8  .125 83.77
MHC600 TUBE 4.70

 
208



November 2025 Diesel Engine Parts List

MHC601 BRACKET - MAG PICKUP 250.00
MHC602 BRACKET - MAG PICKUP 188.33
MHC603 TIMING GEAR ADAPTER TO 1,100.00
MHC604 GUARD - TIMING GEAR 766.13
MHC605 COUPLING W/TIMING PIN 4,416.67
MHC606 TIMING PIN (FOR USE IN 20.00
MHC607 TIMING DISC SPECIAL-MHC 338.03
MHC608 RELIEF VALVE, RETURN 240.00
MHC610 LOCKNUT 9.28
MHC611 COLLAR, TIMING GEAR ADJUST 310.00
MHC612 SHAFT, TIMING GEAR ADAPTER 761.67
MHC614 COUPLER, BRASS 1/2"-MHC 11.96
MHC619 RYDLYME CLEANER 28.00
MHC626 CHANNEL RUBBER STRIP 1.23
MHC628 PLUG 3/8 BSPP STAINLESS 4.15
MHC650 CONNECTOR, SPECIAL STRAIGHT 54.15
MHC655 FILTREX MHC MPDE SPARE 17,933.35
MHC656 GASKETS, FILTER SET COMPLETE 356.47
MHC657 CARTRIDGE, PRIMARY 18,101.95
MHC658 CARTRIDGE, SLUDGE RECOVERY 12,546.16
MHC659 MOTOR AND GEAR ASSY 8,520.61
MHC660 GASKET SET FOR HYDRAULIC 469.51
MHC661 DIFFERENTIAL PRESSURE INDICATO 8,602.25
MHC662 CLUTCH COUPLING SHAFT 8,420.62
MHC663 GASKET, LID 29.22
MHC664 GASKET, BOWL 13.42
MHC665 FILTER ELEMENT 59.82
MHC666 ENCLOSURE W/PANEL 6X6X7 959.00
MHC667 PRIMARY BACKWASHING SHAFT 8,129.00
MHC668 SLUDGE RECOVERY BACKWASHING SH 5,199.31
MHC669 END COVER GASKET 2-271 N70 9.01
MHC670 PRIMARY CARTRIDGE BODY GASKET 19.83
MHC671 SLUDGE RECOVERY CARTRIDGE BODY 9.48
MHC672 END COVER SLUDGE RECOVERY CART 8,421.12
MHC673 CENTRAL SUB UNIT 9,407.45
MHC674 CENTRAL SUB-UNIT BODY GASKET 9.39
MHC675 FILTER HOUSING 28,558.00
MHC676 END COVER PRIMARY CARTRIDGE SI 9,507.72
MHC677 FASTENING BOLT FOR CLUTCH COUP 17.98
MHC678 PRIMARY BACKWASHING SHAFT END 169.80
MHC679 BEARING, BACKWASH SHAFT 228.03
MHC680 BACKWASHING SHAFT GASKET FLANG 63.70
MHC681 BACKWASHING GASKET 35X50X7 Vit 60.00
MHC682 BUSHING, BACKWASH SHAFT END 187.27
MHC683 BUSHING, BACKWASH SHAFT CENTRA 187.27
MHC684 BACKWASHING SHAFT COUPLING GAS 52.16
MHC685 COUPLING, BACKWASH SHAFT 1,258.82
MHC686 SUPPORT GEAR HYDRAULIC MOTOR 478.20
MHC688 ELBOW 3/8 BSP MxF SS 42.61
MHC689 D/P INDICATOR VALVE 0.00
MHC694 GAGE, BACK WASH FILTREX 260.84
MHC698 TUBE 0.00
MHC699 External Tubes, Gear Motor, in 934.74
MHC701 Drain Valve 108.33
MHC704 Safety Valve 0.7bar 359.95
MHC705 VALVE, BLEED 9.56
MHC706 LID/COVER 147.81
MHC707 SPRING CASSETTE 59.82
MHC708 HOUSING 300.00
MHC709 BOWL RETAINER RING 43.47
MHC710 CENTRIFUGE 48.25
MHC711 PLUG BLIND 15.22
MHC712 BOWL, METAL AY W/ WATER CONTAC 100.61
MHC713 GASKET FOR DRAIN COCK 3.04
MHC714 VALVE, DRAIN 55.64
MHC715 VALVE, GASKET BLEED 2.79
MHC716 GASKET BLIND PLUG AND STRAIGHT 1.99

 
209



November 2025 Diesel Engine Parts List

MHC717 STRAIGHT FITTING 61.25
MHC718 VALVE, REVERSING 633.39
MHC719 SEPAR MOUNTING BRACKET 174.47
MHC720 REVERSING LEVER 52.17
MHC727 CENTRAL SUB-UNIT BUSHING EXTRA 523.75
MHC729 PUMP, PRELUBE 16,000.00
MHC731 HOSE, OIL FROM VALVE TO 461.93
MHC732 BEARING AND BUSHING KIT 1,147.68
MHC733 BOLT FOR PRIMARY CARTRIDGE COV 74.77
MHC734 SCREW FOR PRIMARY CARTRIDGE TO 60.18
MHC735 SCREW FOR PRIMARY CARTRIDGE TO 60.18
MHC736 BOLT FOR SLUDGE CARTRIDGE COVE 75.45
MHC737 SCREW FOR GEAR MOTOR COVER 17.98
MHC738 SCREW FOR FLANGE (contains 8 e 23.47
MHC739 WATER CONTACT 12.00
MHC740 WING BOLT KIT  (A KIT CONSISTS 56.10
MHC741 WASHER 0.36
MHC742 RETAINER RING SCREW 1.74
MHC743 CENTRIFUGE SCREW 3.90
MHC744 SCREW FOR HOUSING AND MOUNTING 0.42
MHC745 LOCK NUT FOR HOUSING AND MOUNT 1.25
MHC746 WASHER FOR SCREW HOUSING AND M 0.42
MHC752 PUMP 884.74
MHC753 PRE-LUBE PUMP AIR MOTOR ASSY 5,912.26
MHC754 MOUNTING PLATE 208.33
MHC755 BRACKET 40.00
MHC756 CAP SCREW COUNTERSUNK HEAD 2.50
MHC757 CHEESE HEAD SCREW 2.52
MHC764 COUPLING 49.01
MHC766 PLUG, INSPECTION 2.47
MHC767 SWIVEL NUT ELBOW BRASS 337.53
MHC770 OIL COOLER SHROUD CASTING 10,833.35
MHC775 CENTRIFUGE OIL FILTER SERVICE 72.97
MHC776 8V PRELUBE PUMP INSTALL 3,168.12
MHC778 HOSE, PRELUBE OIL FROM 219.32
MHC779 GENERATOR PRELUBE AIR AIR HOSE 501.21
MHC780 MPDE PRELUBE AIR SUPPLY 583.10
MHC781 VACUUM REGULATOR ASSEMBLY 190.00
MHC782 AIRSEP 8V FILTER KIT 591.14
MHC784 BRACKET, DUPLEX FUEL FLTR 80.48
MHC786 FITTING 302.54
MHC787 FITTING, SPECIAL W/2 3/8-24 SA 410.07
MHC789 WRENCH, 8 CYLINDER OIL PAN 70.48
MHC793 FLAP FLANGE 1,006.05
MHC794 BOLT KIT, GEARED MOTOR 0.00
MHC795 Gasket, Divisional Ring  706-5 86.95
MHC796 1/4" TUBING, STAINLESS 2.75
MHC797 CLASS B 8V MAIN 98,757.68
MHC798 CLASS B 8V GENERATOR 72,714.93
MHC799 AMOT 3-WAY VALVE 0.00
MHC800 1/4 ALUMINUM PLATE 77.90
MHC801 1 3/4 RUBBER EXPANSION PLUG 6.96
MISCELLANEOUS GST 5% 0.00
MJ4032 TRANSISTOR 14.20
MJ4035 TRANSISTOR 14.20
MK-.75C003.50 BOLT, HEX C/S 3/4-10 X 3/12 K- 88.68
MK-F-75C HEX NUT 3/4-10 K-500 55.76
MK303MR 0.00
ML0251-22 0.00
MM-2A-87F OBSOLETE USE 83323-175 0.00
MM13R MARVEL MYSTERY OIL 8.18
MO 248A NITRITE TEST KIT 430.38
MO 284A WATER TEST KIT (NALFLEET) 500.05
MO319 PH TEST STRIPS 136.54
MODEL 69 0.00
MODEL CL2PBV PRELUBE PUMP (P/N 77064F91 1,000.00
MODEL F PORTABLE SEALER 115 VOLT 1,083.33

 
210



November 2025 Diesel Engine Parts List

MODEL IF8C5-10 0.00
MP-O 100 SCALA PRESSURE GAUGE 0-100 BAR 781.73
MP13-345 ELASTIC MOUNT FOR DIRECT START 779.03
MPA-150-G1-M90 SUCTION FILTER CARTRIDGE 129.60
MPD1CW5W2-RNQA MPD Housing 0.00
MQG1.C.31.A.X PRESSURE GAUGE 47.67
MS160 MA SPLIT CORE CT (WW=16MM, IMA 27.82
MS21 ADAPTER, STRAIGHT, PIPE TO HOS 9.32
MS24523-23 SWITCH, TOGGLE, SPDT ON-ON 63.98
MS24523-27 SWITCH, MOM-OFF-MOM 47.45
MS3116F8-2P CONNECTOR, CABLE MOUNT W/ PINS 0.00
MS3116FB-2P CONNECTOR PANEL MOUNT W PINS 0.00
MS84-B2 HEAT EXCHANGER 833.33
MSCT5 MA SPLIT CORE CT, 3.00" X 5.00 519.93
MSZ-301-0-MCV-B SUCTION FILTER CARTRIDGE 76.00
MSZ-301-0-MCV-N SUCTION FILTER CARTRIDGE 60.00
MV1708C2ME PRIME MOVER DIESEL ENGINE 1,025,951.00
MV1708C2METEO TOP END OVERHAUL 0.00
MW6420000A20 M12 FLAT WASHER A-2 0.00
MW6420000A200 M12 FLAT WASHER A-2 0.00
MW6460000A20 M16 FLAT WASHER A-2 0.00
MW6460000A200 M16 FLAT WASHER A-2 0.00
N.Y.A. Bearing Housing 0.00
N02 012 150 TACHOMETER 0-4000 rpm,EEH 12-2 909.79
N02 124 530 GAUGE, PRESSURE VDO 131.04
N02 321 712 THERMOMETER (OBSOLETE USE A2C5 0.00
N07G9-K 1X1.5 CABLE N07G9-K 1X1.5 SQ MM BLAC 0.66
N07G9-K 1X4 CABLE N07G9-K 1X4 SQ MM BLACK 1.52
N67ENTM57.10 NEF67 570HP 0.00
NDL2412SC DC-DC CONVERTER-LCS 67.70
NFKFS222131 SPRING WASHER 148.05
NLR632001 BALL BEARING NDE 479.32
NLR632803 BALL BEARING DE 3,217.00
NMCST100A1 LOCKING WASHER 0.50
NMCST120A1 LOCKING WASHER 1.49
NNSFS40140 SEEGER CLIP RING 18.99
NS100L BREAKER, CIRCUIT, 3 POLE PLUG- 1,510.00
NSM88A0060351 HEX SCREW M10 X 0.25 2.50
NWH-06-040P-E1 45KW 240 VOLT CIRCULATION HEAT 7,623.33
O55SS SNUBBER FITTING 103.39
OMTSF34GO SUCTION FILTER CARTRIDGE 91.88
OR0022722420 O-RING 138.31
OR002272242O O-RING 192.66
OR0022722460 O-RING 138.31
OR002272246O O-RING 192.66
OR1005X7XXNW O RING SEAL 128.63
OR1006X07XNW O RING SEAL 122.50
OR1033X7XXNW O RING SEAL 136.50
OR1035X7XXNW O RING SEAL 147.00
OR1072X07XNW O RING SEAL 147.00
OR1090X07XNW O RING SEAL 165.38
OR10X05XXXNW O RING SEAL 9.19
OR1128X53XNW ORING 135.21
OR1145X7XXNW O RING SEAL 202.13
OR115XXXXNW GASKET 32.63
OR1160X53XNW ORING 136.71
OR121X533XNW ORING   121MM X 5.33MM 15.79
OR1230X07XNW O RING SEAL 202.13
OR1236X07XNW ORING SEAL 493.83
OR1250X7XXNW O RING SEAL 210.00
OR1250X7XXXNW O-RING SEAL 182.98
OR1285X7XXNW O RING SEAL 210.00
OR1395X07XXNW SEAL RING 0.00
OR1450X7XXNW O RING SEAL 238.88
OR146XXXXXNW O RING SEAL 7.90
OR1470X7XXNW O RING SEAL 227.50
OR147XXXXXBW O RING SEAL 81.12

 
211



November 2025 Diesel Engine Parts List

OR1608X7XXNW O RING SEAL 238.88
OR1608X8XXNW O-RING 257.25
OR1705X7XXNW ORING 184.99
OR201XXXXXNW O RING SEAL 5.25
OR2062XXXXNW O RING SEAL 5.25
OR2082XXXXNW O-RING 0.00
OR210XXXXXNW O-RING 0.00
OR229XXXXXNW O RING SEAL OR 229 22.50
OR232X3.53NW O-RING 0.00
OR233XXXXXNW O RING SEAL 43.42
OR255800004J SCREW M 42x110 0.00
OR256X7XXXNW O RING SEAL 51.00
OR272X07XXNW O RING SEAL 43.45
OR287X7XXXNW ORING 287 X 7 30.26
OR291XXXXXNW O-RING 0.00
OR296520014J O-RING 0.00
OR29652XXXNW O-RING 0.00
OR29936X018J O-RING 0.00
OR306X7XXXNW O RING SEAL 43.75
OR3100XXXXNW O RING SEAL 5.25
OR3156 ORING VITON 2.99
OR3201XXXXXNW O-RING 0.00
OR3206XXXXNW O RING SEAL 6.25
OR3208XXXXNW O-RING 0.00
OR323X07XXNW O-RING SEAL 75.00
OR324.4X7XNW O RING SEAL 55.13
OR324X3.53NW O RING SEAL 49.38
OR328X12XXNW O RING SEAL 192.50
OR348X7XXXNW O RING SEAL 63.00
OR3625 O-RING 13.73
OR369X5-3XNW O - RING 64.31
OR369X5.3XNW O-RING 69.13
OR373X7XXXNW O RING SEAL 74.88
OR394X15XXNW O RING SEAL 131.25
OR397X5-3XNW O-RING 73.50
OR397X5.3XNW  ORING 79.00
OR403X10XXNW O RING SEAL 210.00
OR4067XXXXNW O RING SEAL 5.25
OR4081XXXXNW O RING SEAL 3.43
OR4087XXXXNW O-RING 0.00
OR41000XXXNW ORING SEAL 11.03
OR41050XXXNW O RING SEAL 10.92
OR41100XXXNW O RING SEAL 23.70
OR41150XXXNW O RING SEAL 10.50
OR4131XXXXNW O RING SEAL 15.60
OR41400XXXNW O-RING 0.00
OR4143XXXXBW GASKET 62.16
OR41600XXXNW O RING SEAL 15.00
OR4200VITXXO O-RING 101.01
OR4225XXXXNW O-RINGS 7.50
OR4275XXXXNW O- RING 7.50
OR428X7XXXNW O RING SEAL 15.75
OR4312 O-RING 0.00
OR4350 ORING VITON 2.99
OR435VITXXO O-RING 101.01
OR4375XXXXNW O-RING SEAL 5.51
OR4512V Viton O-Ring-Heat Exchanger-LC 8.15
OR4512XXXXNW O RING SEAL 6.00
OR452-4X7XNW O-RING 77.18
OR4725XXXXXNW O-RING 2-263 SHORE 70 5.00
OR4750VITXXO O-RING 101.01
OR4825XXXXNW O RING SEAL 5.40
OR493X07XXNW O RING SEAL 60.47
OR493X7XXXNW O RING SEAL 0.00
OR4975XXXXNW O RING SEAL 8.40
OR523X7XXNW ORING 61.98
OR529-4X7XNW O-RING 101.06

 
212



November 2025 Diesel Engine Parts List

OR533X7XXXNW O RING SEAL 15.75
OR540X07XXNW O RING SEAL 105.00
OR549X7XXXNW O-RING 110.25
OR562X7XXXNW O RING SEAL 105.00
OR563X7XXXNW O RING SEAL 105.00
OR564X7XXXNW O-RING 73.32
OR583X7XXXNW O-RING 0.00
OR584X7XXXNW O-RING 0.00
OR595X7XXXNW O RING SEAL 69.00
OR598X7XXXNW O-RING 74.88
OR6237XXXXNW ORING SEAL 3.60
OR6287XXXXNW O RING SEAL 7.90
OR634X7XXXNW O RING SEAL 105.00
OR636X7XXXNW O RING SEAL 113.75
OR655X7XXXNW O RING SEAL 122.50
OR668X53XXNW O-RING SEAL 219.10
OR668X7XXXNW O-RING SEAL 158.40
OR700X7XXXNW O RING SEAL 148.75
OR710X7XXXNW O RING SEAL 64.31
OR720X7XXXNW O-RING 112.32
OR726X7XXXNW O - RING 109.20
OR728X7XXXNW O-RING 0.00
OR735X7XXXNW O-RING SEAL 159.98
OR737X7XXXNW O RING SEAL 140.00
OR738X7XXXNW COVER RING OR738 117.00
OR780X7XXXNW O RING SEAL 162.00
OR785X8XXXNW O RING SEAL 109.50
OR81050XXXNW O-RING 0.00
OR81075XXXNW O RING 30.00
OR81125XXXNW ORING SEAL 23.88
OR81150XXXNW O RING SEAL 18.00
OR81175XXX8O O RING 27.21
OR81175XXXNW O RING SEAL 28.00
OR81250XXXNW O-RING SEAL 12.09
OR813X07XXNW O RING SEAL 128.63
OR81400XXXNW O RING SEAL 27.00
OR81450XXXNW O-RING SEAL 18.14
OR815X7XXXNW O RING SEAL 180.00
OR81650XXXNW O RING SEAL 243.36
OR8175XXNW O-RING 0.00
OR82600XXXNW O RING SEAL 97.60
OR845X7XXXNW O RING SEAL 109.50
OR855X7XXXNW O RING SEAL 175.00
OR872X7XXXNW O RING SEAL 183.75
OR893X07XXNW O RING SEAL 99.77
OR893X7XXXNW O RING SEAL 111.00
OR8950XXXXNW O-RING 0.00
OR902X10XXNW O RING SEAL 357.00
OR902X7XXXNW O RING SEAL-RCS PROG 105.00
OR930X7XXXNW O RING SEAL 157.50
OR940X7XXXNW O RING SEAL 157.50
OR945X10XXNW O RING SEAL 361.50
OR973X7XXXNW O RING SEAL 30.67
OS-065152SB-H SEAL SHAFT 21.74
OT40F3 NON-FUSED DISCONNECT SWITCH 40 168.95
OTC9796 HALF COUPLER W/DUST CAP 19.73
OWP6D40 ABB OWP6D40 6 AND 8-POLES SWIT 98.25
P 111 118 001 WIRING HARNESS, TOOL KIT 3,043.00
P-200-0426 MDE/ RED GEAR SET COMPLETE 221,814.20
P025N METALLIC CONDUIT 25 M32X1.5 6.26
P040N METALLIC COONDUITE DIAM. 40 mm 12.68
P159 0.00
P2-21 0.00
P9B11VN CONTACT BLOCK (1N0-1NC) 32.25
P9XSMY0N 5 POSITION SELECTOR SWITCH 17.38
PARKER 4-BU NUT 1.23
PARKER 4-TU FERRULE 0.97

 
213



November 2025 Diesel Engine Parts List

PARKER 4-TX-SS 1/4 " OD SLEEVE 0.73
PCG-29 CABLE GLAND 7.23
PCG-36 PLASTIC CABLE GLAND 19.83
PCV-440BY VOLTAGE MARKER 4.50
PEL010FA004 AVR SLOW BLOW FUSE 1.25
PF 32000 24VCC FAN 471.25
PF316 FUEL FILTER (SALIMINI P/N SMPU 58.38
PF32000 CFM FILTER FAN 24 V 0.00
PH9907-164 ONE WOODWARD 505 GOVERNOR 0.00
PL 058703 POWER UNIT CARD 3,125.00
PLC RETROFIT KT EQUIPMENT, BACKUP MEMORY 5,400.00
POTENTOMETER 0.00
PRO008.002.0023 INTERFACE CARD 3,750.00
PRO916.011.0027 BOSCH UNIT CARD 3,491.25
PRP228052-001 HOTSTART PUMP MODEL CSM30604-0 391.00
PT01A-10-2S-SR CONNECTOR, FEMALE 75.74
PT02A-8-2-S CONNECTOR, PANEL MOUNT W/ SOCK 0.00
PT02A-8-2S CONNECTOR PANEL MOUNT 0.00
PT06A-10-2P-SR CONNECTOR, MALE 77.95
PT06SE2241SJ023 CONNECTOR 0.00
PT06SE2255PJ023 CONNECTOR 0.00
PT06SE2255SJ023 CONNECTOR 0.00
PT100/3H(2133) PT 100 BEARING TEMPERATURE 0.00
PVG 180/A VARIABLE DELIVERY PUMP (COMPLE 133,102.27
PYP STANDARD 1/8" NPT PROBE 66.00
PYW THERMOCOUPLE WIRE 3.90
Q0001 NUT, ELASTIC STOP 3/4-10 4.20
Q0002 STUD, DOUBLE END,B7,3/4X10X5 7.03
Q0003 WASHER, STAINLESS, 13/16 7.68
Q365028 O-RING FOR P/N 75395F 0.33
Q52684 BAND CLAMP 43.33
Q52687 0.00
Q52842 BAND CLAMP 3.78
Q53756 CAPSCREW, 3/8 - 16 UNC 18-8 0.92
Q56098 PLUG, VENT  (1/8-27 NPT) 1.80
Q58005 GASKET, BUNA-N (NELSON) 1.31
Q58288 GASKET, ANNEALED COPPER, DUPLE 0.57
Q58403 ORING 2.93
Q58481 O-RING 0.67
Q58510 O.RING 4.80
Q58684 GASKET 4.78
Q59175 GROMMET (NELSON) 10.00
Q62415 CUP, RETAING 1.01
Q63191 SPRING 6.07
Q66238 WASHER, 18 GA. 384 STAINLESS 1.07
Q66239 WASHER, 18 GA. STAINLESS 9.20
Q69732 VALVE, BRASS 42.98
Q81643 HOUSING (NELSON) (M/F) 665.00
QKDEP SPLINED SOCKET (2920) 243.45
QMFU 19-1-001 REGULATOR, UNIDIRECTIONAL 241.05
QST0001 Adapter, Injection Pump Timing 538.00
R-18233 1/2" BSPP CHECK WASHER SS 9.89
R-18289 3/4 BSPP CHECK WASHER SS 7.75
R102368 STERN 0.00
R116100 OIL SEAL ASSY. INCLUDES THE 0.00
R116104 ONE COMPLETE TURBINE ROTAR ASS 0.00
R116140 SPHERICAL BUSH  SUPPLIED WITH 0.00
R116150 THRUST & JOURNAL BEARING 80,511.60
R116152 THRUST AND JOURNAL BEARING 59,550.00
R116208 JOURNAL BEARING 20,117.76
R116300 2ND DIAPHRAGM 0.00
R116302 3RD DIAPHGRAM 0.00
R116304 4TH DIAPHGRAM 0.00
R116306 5TH DIAPHGRAM 0.00
R116308 6TH DIAPHGRAM 0.00
R116310 7TH DIAPHGRAM 0.00
R116312 1ST STAGE NOZZLE RING 0.00

 
214



November 2025 Diesel Engine Parts List

R116580 OIL SCRAPER ND 125 INCLUDES O 0.00
R116588POS16 GASKET 158.15
R116590POS20 AXIAL SHIFTING PROBE 1,229.94
R116590POS25 BEARING, JOURNAL, THEROMO 872.04
R116590POS26 BEARING, THRUST, THERMO 872.05
R116590POS27 BEARING, THRUST, THERMO 821.84
R118590POS23 TACHOMETRIC PICK-UP 0.00
R123370 POS0026 BUSHING SLEEVE 419.95
R12337000013J PLATE 39.60
R12337000031J DISC 70.11
R1233700031J DISC 70.11
R1234960007J PLATE 39.60
R3-6R SPIRAL WOUND GASKET-RC 68.43
R42A9125002P ROLLER BEARING 900.00
R42A9125003P ROLLER RADIAL BEARING 2,697.92
R42A9125004P SWINGING ROLLER BEARING 900.00
R42A9125005P SWINGING ROLLER BEARING 1,318.76
R42A9125007P SAFETY WASHER 39.00
R42A9125008P RETAINING RING NUT 0.00
R42A9125010P RING NUT 0.00
R42A9125011P SAFETY WASHER 0.00
R42A9125012P RING NUT 0.00
R42A9125013P SAFETY WASHER 0.00
R4V03-563-10-A1 VALVE, REGULATING FLUID PRES 6,833.34
R52A0459002P TIGHTENING RING 82.21
R52A4137001P ANODE 270x150x30 0.00
R52A4137002P ANODE 550x130x50 0.00
R52A4143014P SEAL RING 129.48
R52A4143015P V-RING 28.08
R52A7116012P RELAY GPIC 775 187.50
R52A7139005P-1 O-RING SET FOR R52A7139005P 4.90
R52A7521008P RETURN FILTER 45.10
R52A8228002P DOWEL 0.00
R52A8926 ANGLE TRANSDUC. KINAX-7W1 3,055.56
R52A9263012P GASKET 0.00
R52C0639002P BONDED SEAL 0.00
R52C0857001P FLEXIBLE HOSE 0.00
R52C0945040P PRESSURE SWITCH 1,404.00
R52C1648001P CONVERTER TYPE MCR-C-I/I-00-DC 424.50
R52C1764001P RELAY 24v, DC 25.50
R52C3788001P PLC - TSC 3722001 1,944.44
R52C3793004P ELECTRONIC CARD -DMZ 28 DTK 850.50
R59C2160001P COUPLING INSERT 5,250.00
R5A3040U DISCONNECT SWITCH 330.55
R66782 REGULATOR OVERSPEED 7,115.79
R9101122088O O-RING PUMP V.D. 257.25
R9103812098O SHAFT SEAL PUMP V.D. 367.50
RAL-7040 LCS GRAY PAINT 42.75
RB76N PLUG 34.80
RBM4050 REDUCTION FITTING M40 - M50X1. 26.38
RC-600 ROGOWSKI COIL-600 MM LENTH (18 0.00
RCT001 RELIEF VALVE 812.50
RCT002 3ø MOTOR RELAY GHPFS02 487.50
REBEEV72001 PREHEATER 690V 18kW 60Hz 20,825.00
REVN0DK02 SEAL PROFILE 8.38
RF.05.IM GEARED MOTOR 2,584.00
RFM25CV1BN532 FILTER ASSEMBLY WITH PRESSURE 90.00
RK606Y REPAIR KITS 20.30
RKB605WB REPAIR KIT 18.44
RLMS74653 INSERT, TEMP INDICATOR WELL 290.47
RLT110OU030 49.1FR BEARING NON-DRIVE END 740.96
RM22TG20 RELAY 183-528 157.10
RM4032 REDUCTION FITTING M40 M32X1.5 18.26
RM4JA32MW CURRENT RELAY Range 0.3-158 Po 358.93
RN55D EXHAUST TEMP RESISTORS 1.74
RN55D3571FB14 RESISTOR, 3.57 kil 1.74
ROND22X17X1.5 WASHER 0.00

 
215



November 2025 Diesel Engine Parts List

RSGU 1.10/20 W1 NORMA CLAMP 0.98
RT101 THERMOSTAT (MAX) 0.00
RTBM10 WRENCH, T-HANDLE  10MM 83.90
RV4SAYSD102A VARIABLE RESISTOR 14.28
S-3385 6 X 6 X 3" WHITE INDESTRUCTO M 0.00
S-4990 16 X 6 X 4" LONG CORRUGATED BO 0.81
S-5295 ULINE STRETCH WRAP 4 RL/PER CA 0.00
S-961 6 x 3 x 3" White Indestructo M 0.00
S1-12 0.00
S1-18 0.00
S1-19 0.00
S1-3 0.00
S1-35 0.00
S2-32-2 0.00
S25M06 0.00
S26-28251 VALVE SHUTTLE 2,438.33
S3-39 0.00
S3-93 GASKET 9.76
S30-230 FPT MARINE DIESEL ENGINE 230HP 22,954.00
S325SSN4 CLAMP REV R 3.12
S332SSN4 CLAMP #4 (UMPCO) 2.43
S6164 0.00
S780XTEZ INSIDE MICROMETER 3 POINT 7,176.71
S782EZ INSIDE MICROMETER 3 POINT (SUP 5,865.88
SB24-3-PEP-LWBO 0-60 PSI DUPLEX GAGE FLSH MT 392.07
SCB307B75U WATER DIRECTIONAL CONTROL VALV 0.00
SCD 16083 E-STOP SENSORS AND JUNCTION BO 0.00
SCD-76482 SINGLE BODY FUEL PUMP UPGRADE 24,594.13
SCD-76484 TURBO CHARGER UPGRADE (MCM PER 48,577.47
SE 302015-1415 UNION "FOR" 35.00
SE090H03B PRESSURE FILTER ELEMENT 198.15
SEPAR-18 AWI 3386 FILTRATION SYSTEM 8,033.72
SF-64A-34-GR125 SUCTION FILTER CARTRIDGE 144.00
SF-64A-34-GR90 SUCTION FILTER CARTRIDGE 109.50
SF320SH5X5 SHAFT 320mm 104.77
SF80000FGDIA-6 SAFETY WIRE DIAMETER 6 MM 54.00
SF86B112GR125 SUCTION FILTER CARTRIDGE 91.88
SF86B112GR90 SUCTION FILTER CARTRIDGE 73.50
SFR. 4/6 800V/6.3A(WITH FUSE); 0.2-6MMQ 16.25
SGEA 30 ELASTIC COUPLING 344.69
SGEG807E6E8 ELASTIC COUPLING 2,035.36
SHB0N4X EXTERNAL OPERATOR HANDLE 501.17
SHC1039 ALUM CGB STUFFING TUBE 10.22
SIGN IF SIGN TWO SIDED 700.00
SILC-INST-004 SILICONE, 4 OZ 30.00
SILKOLENE SILKOLENE 762 HIGH TEMPERATURE 133.33
SK-2317 SOCKET 3/8" DR 17MM-BOM ITEM 14.98
SKH385323123 BALL VALVE 599.92
SL17991 FAN 24V DC 151.46
SL17991+SL17918 24VDC FAN+FILTER-LCS 1,988.12
SL17997 GRILLE 840.00
SL17997+SL17918 EMC PROTECTION+FILTER 875.13
SM25FA932A MARELLI AVR 2,633.00
SOFTWARE INS. INSERT SOFTWARE FOR PLC 648.00
SPZ 1047MC BELT, GOODYEAR 9.02
SPZM7P SERVO VALVE PLUG 234.67
SRV100 RELAY VALVE (ORDER WLR086) 217.00
SRV150TK3 SERVO RELAY REPAIR KIT 69.67
SS-1010-R-12 0.00
SS-1RM4 1/4 NPT (MALE) SHUTOFF VALVE, 63.24
SS-269-3 HOSE 23.53
SS-33VS6-31D 0.00
SS-4-TA-4AN AN ADAPTER 12.33
SS-400-3-4TTF FEMALE BRANCH TEE 1/4" 52.33
SS-4354-LLC 0.00
SS-43S4 WHITEY VALVE 93.97
SS-44S6 BALL VALVE 172.33

 
216



November 2025 Diesel Engine Parts List

SS-65MF16RT BALL VALVE,SS BODY, ALLOY X750 640.15
SS-6MO-1-4 FITTING METRIC MALE 10.00
SS-6MO-2-4 ELBOW, METRIC MALE 19.17
SS-6MO-3 TEE, METRIC UNION 31.67
SS-6MO-3-4TTF METRIC FEMALE TEE 45.67
SS-6MO-3-4TTM TEE, METRIC BRANCH 39.00
SS-ORM2-A 1/8 NPT (MALE) ANGLE VALVE SST 72.50
SS-QM2-B-2PF 0.00
SS-QM2-B-2PM QUICK DISCONNECT BODY 44.71
SS-QM2-S-2PM QUICK DISCONNECT STEM 19.85
SS-RL3M4-S4 NUPRO VALVE 327.00
SS269-1 7/8 HOSE, NONMETALLIC 12.24
SS350-107 RETAINING RING 9.09
SS350-109 RETAINING RING 4.01
SS350-11 END PLATE 364.54
SS350-151 GEAR CASE "O" RING 11.84
SS350-175 COLLAR, DRIVE SHAFT 30.88
SS350-224 WASHER 9.02
SS350-24 BEARING 31.21
SS350-243 DRIVE HOUSING "O" RING 9.42
SS350-245 DRIVE HOUSING GASKET 14.12
SS350-270 RETAINING RING 3.90
SS350-271 DRIVE HOUSING SEAL 4.22
SS350-272 GEAR CASE SEAL 8.45
SS350-337 PISTON "O" RING 10.28
SS350-339 PISTON BEARING 50.63
SS350-359 BEARING 53.11
SS350-363 DRIVE HOUSING BEARING 33.14
SS350-394 AIR STARTER PINION 16.86
SS350-425 VANE PACKET 118.83
SS350-53A ROTOR 471.59
SS350-583 CLUTCH SPRING FOR RH 0.00
SS350-67 END PLATE "O" RING 3.67
SS350-700 PISTON RETURN SPRING 25.47
SS350-98 DOWEL 0.59
SS350-K3NW CYLINDER HOUSING KIT 1,114.01
SS3501K1KK 0.00
SS350367A CLUTCH SPRING CUP 17.33
SS350K3NM CYLINDER HOUSING KIT 433.16
SS350K703 PISTON KIT 215.00
SS350R-12 END PLATE 230.94
SS350RK587 CLUTCH JAW KIT 0.00
SS350TK2 TUNE-UP KIT 144.42
SS45S12 0.00
SS9030-04 SS HEX PLUG 1/4 BSPP 25.82
SSCUPSKT SCREW SET, PRELUBE (BOM) 13.05
SSLK-M60-12P 1/2" BSPP COMP FITTING FOR 6MM 50.43
SSLK-M60-14P COMPRESSION FITTING "METRIC" 48.20
SSPPNJ4GC ADAPTER 7/16-20 3.77
ST1.8035A4.1000 HEAT EXCHANGER 0.00
ST400-16 CLAMP (FLANGE) KIT sz 16 31.54
ST400-271 drive housing seal 10.00
ST400-700 SPRING, RETURN 0.00
ST400-A41R LINER, ASSEMBLY 0.00
ST900-267-16 AIR STRAINER 1" 198.33
STBC325 CLAMP 6.70
STR0502SG1M90 SUCTION FILTER CARTRIDGE 52.50
STR0701SG1M90 SUCTION FILTER CARTRIDGE 73.50
STR0702SG1M90 SUCTION FILTER CARTRIDGE 255.00
STR0703SG1M90 SUCTION FILTER CARTRIDGE 79.00
STR0704SG1M90 SUCTION FILTER CARTRIDGE 70.00
STR1001SG1M90 SUCTION FILTER CARTRIDGE 110.00
STR1002SG1M90 SUCTION FILTER CARTRIDGE 166.25
STR1003SG1M90 SUCTION FILTER CARTRIDGE 98.75
STR1003SG2M90 SUCTION FILTER CARTRIDGE 104.65
STR1403SG1M90 SUCTION FILTER CARTRIDGE 147.00
SWCV150 1.5" SWING CHECK VALVE, BRASS 0.00

 
217



November 2025 Diesel Engine Parts List

SWK-2000 18 UMS SEPARATOR-PURGER, FUEL DIESEL 4,164.23
SWK2000/5UMKG FILTER-SEPERATOR 930.00
SZ2533.000 Thumb Latch Handle 75.40
T316 SEAL, PLAIN RH 52.16
T35/P1 VULKAN-DMR RESILIENT MOUNT SPA 408.33
TA144-PG-4-L-W TEST GAUGE, 0-160 PSI 316.67
TCRS-16 EXTENSION 35.82
TE. 4/6/0 32A;0.5-6MMQ GROUND STANDARD T 3.91
TE. 6/10/0 41A; 0.5-10MMQ GROUND STANDARD 4.74
TG0122577016 VALVE SOLENOID 1,218.00
TG0123700002 OPTICAL LEVEL INDICATOR 51.00
TG0123700005 LOW ELECTRICAL LEVEL 184.50
TG0123700006 THERMOSTAT 637.50
TG0123700012 CHECK VALVE 85.50
TG0123700014 PROPORTIONAL DIRECT VALVE 148.50
TG0123700015 MANIFOLD DWG #1978 507.00
TG0123700016 MANIFOLD 507.00
TG0123700018 PRESSURE GAUGE D.60 72.00
TG0123700020 PRESSURE SWITCH 444.00
TG0123700025 FLEXIBLE HOSE 127.50
TG0123700026 FLEXIBLE HOSE 285.00
TG0123700027 FLEXIBLE HOSE 112.50
TG0123700028 FLEXIBLE HOSE 285.00
TG0123700029 HIGH ELECTRICAL LEVEL IND 193.50
TG0123700030 CHECK VALVE 90.00
TG0123700031 WATER DIRECTION CONTR VALVE 231.00
TG0123700032 OIL FILER CARTRIDGE 120.00
TG0123700033 3-WAY PRESSURE COMPENSATOR 1,186.50
TG0123700034 INTERMEDIATE MANIFOLD 525.00
TG0123700036 INTERM. MANIFOLD DWG #1630 525.00
TG012370029O HIGH ELECTRIC LEVEL INDICATOR 217.50
TG0123980-1 CONTRACTOR 0.00
TG0123980-2 THERMAL RELAY 0.00
TG0123980-3 TRANSFORMER -T1 0.00
TG0123980-4 SIGNAL LAMPS (LED) 0.00
TG0124065-1 PLATE PACK 0.00
TG0124065-2 BUSH 0.00
TG0124066-1 ROLL-ELASTIC ELEMENT 0.00
TG0124066-2 RETAINING RING 0.00
TG0124076 MAXIMUM PRESSURE SAFETY VALVE 3,423.33
TG0124166-1 CONTRACTOR 0.00
TG0124166-2 THERMAL RELAY 0.00
TG0124166-3 TRANSFORMER -T1 0.00
TG0124166-4 SIGNAL LAMPS (LED) 0.00
TG01243979140 FITTED SCREW M10 X 30 DIN 610 16.85
TG01243979370 HEXAGON NUT M10 DIN 985 1.00
TG0124493002 MECHANICAL LEVEL INDICATOR 51.00
TG0124493004 FILTER CAP & BREATHER PLUG 32.89
TG0124493005 LOW ELECTRICAL LEVEL INDICATOR 184.50
TG0124493006 HIGH ELECTRICAL LEVEL INDICATO 220.50
TG0124493007 THERMOSTAT 637.50
TG0124493009 GEAR PUMP 868.42
TG0124493010 LANTERN PIECE 85.53
TG0124493011 DRIVE COUPLING 78.95
TG0124493012 ELECTRIC MOTOR 9 KW 4P 2,820.00
TG0124493013 CHECK VALVE 85.50
TG0124493014 MANIFOLD W/PRESS. RELIEF CART. 743.42
TG0124493015 PRESSURE RELIEF VALVE 65 BAR 148.50
TG0124493016 MANIFOLD 276.32
TG0124493017 SHUT-OFF VALVE 39.47
TG0124493018 PRESSURE GAUGE DIA 60 0-100 BA 127.50
TG0124493019 REGULATOR SHUT-OFF VALVE 55.26
TG0124493020 PRESSURE SWITCH 3 BAR 444.00
TG0124493022 3-WAY PRESSURE COMPENSATOR 1,099.47
TG0124493023 PROPORTIONAL VALVE 6,349.20
TG0124493024 HEAT EXCHANGER 3 BAR 940.79
TG0124493025 CHECK VALVE 5 BAR 90.00

 
218



November 2025 Diesel Engine Parts List

TG0124493026 WATER DIRECTIONAL CONTROL VALV 231.00
TG012449302B 1-1/2" SUCTION STRAINER 60.00
TG0124493031 HOSE 97.50
TG0124493032 HOSE 217.50
TG0124493033 HOSE 85.50
TG0124493034 HOSE 199.50
TG012449504O ROLLER 40/70 108.80
TG012449506O SEEGER RINGS 132.98
TG012449508O WASHER ELASTIC 4.84
TG012449509O SHIELD 181.34
TG012449510O WASHER ELASTIC 3.63
TG0124875002 FILTER W 800 362.67
TG0124875003 GAUGE PRESSURE d.63 78.58
TG0124875005 SWITCH PRESSURE 386.85
TG0124875008 E/VALVE 374.76
TG0124875801 COIL FOR E/VALVE 66.49
TG0124888005 VISUAL LEVEL INDICATOR 70.95
TG0124888006 ELECTRIC LEVEL INDICATOR 169.50
TG0124888009 COUPLING 136.50
TG0124888010 GEAR PUMP 574.50
TG0124888012 TEMPERATURE SWITCH 65C 255.00
TG0124888014 CHECK VALVE 126.00
TG0124888015 RELIEF VALVE 65 BAR 264.00
TG0124888016 FLOW CONTROL VALVE 142.50
TG0124888017 SOLENOID OPERATED DIRECTIONAL 622.50
TG0124888019 HOSE 312.38
TG0124888020 PRESSURE SWITCH 3 BAR 352.50
TG0124888021 PRESSURE GAUGE CUT-OFF 67.50
TG0124888022 PRESSURE GAUGE DIA 63, 0-100 B 129.60
TG0124888025 SOLENOID OPERATED WATER VALVE 169.50
TG0124888026 CHECK VALVE 3 BAR 232.50
TG0124888027 BALL VALVE 132.00
TG0124888028 QUICK COUPLING 100.50
TG0124888029 PRESSURE SWITCH ISOLATOR 112.50
TG0125428019 HOSE 978.13
TG0125585010 GEAR PUMP 985.91
TG0125585011 SUCTION FILTER 113.76
TG0125585012 TEMPERATURE SWITCH 322.31
TG0125585014 CHECK VALVE 66.36
TG0125585015015 RELIEF VALVE 701.51
TG0125585016 FLOW CONTROL VALVE 474.00
TG0125585017 SOLENOID OPERATED DIRECTIONAL 1,156.56
TG0125585018 BLOCK 208.56
TG0125585019 HOSE 322.31
TG0125585020 PRESSURE SWITCH 663.60
TG0125585021 GAUGE ISOLATOR PRESSURE 66.36
TG0125585022 PRESSURE GAUGE 94.80
TG0125585023 HOSE 208.56
TG0125585030 HOSE 284.40
TG012558505 MECHANICAL LEVEL INDICATOR 47.40
TG012558506 ELECTRIC LEVEL INDICATOR 274.91
TG012558507 ELECTRIC MOTOR 1,896.00
TG012558509 TORSIONALLY FLEXIBLE COUPLING 189.60
TG086407TIPOB ZINC ANODE, TYPE B, 140 X 80 X 131.66
TG124495004J ROLLERS 40/70 C4SBON UNI EN100 84.00
TG124495006J SEEGER RINGS Fe37 136.50
TG124495008J ELASTIC WASHER UNI 1751 3.10
TG124495009J SHIELD Fe37 175.50
TG124495010J ELASTIC WASHER UNI 1751 3.10
TGO122476 RETAINING RING 0.00
TH1A TURRET HEAD (M22520/1-02) 70.50
TJ025CASSM60U12 6 MM PROBE K-TYPE THERMOCOUPLE 88.69
TJ7-CASS-M60 TJ7-CASS-M60-150MM-SB-SMPW-M T 159.11
TL-2150/SBP LITHIUM 3.6 V; 1.0 AH @ 1MA; - 12.82
TM-2A-212R TEMPERATURE SWITCH 104.34
TMQ X82M08PC410 CONTROL PL. SWITCH 0.00
TMS320F28335PGF DIGITAL SIGNAL CONTROLER (DSC) 43.42

 
219



November 2025 Diesel Engine Parts List

TOMG514C MARINE GEAR 514C, TWIN DISC 15,977.97
TOR CD L=250 ELECTRIC LEVEL 0.00
TRAFAG P16 PRESSURE SWITCH 16 BAR 1,376.73
TRAFAG PK100 PRESSURE SWITCH 100 BAR 2,055.88
TRAFAGINST100.1 THERMO-SWITCH 1,588.07
TRBN-HVD-0001 FORE SUPPOT THRUST AND JOURNAL 0.00
TRBN-HVD-0002 FORE SUPPORT OIL SEAL AND SCRA 0.00
TRBN-HVD-0003 AFT SUPPORT COMPLETE JOURNAL B 0.00
TRBN-HVD-0004 AFT SUPPORT OIL SEAL AND SCRAP 0.00
TRBN-HVD-0005 TRIP VALVE STEM 0.00
TRBN-HVD-0006 TRIP VALVE SEAL BUSHING 0.00
TRBN-HVD-0007 INLET CONTROL VALVE SYSTEM STE 0.00
TRBN-HVD-0008 INLET CONTROL VALVE SYSTEM BUS 0.00
TRBN-HVD-0009 HYDRAULIC SERVOMOTOR PISTON RI 0.00
TRBN-HVD-0010 MECHANICAL OVER SPEED GOVERNOR 0.00
TRBN-HVD-0011 MECHANICAL OVER SPEED GOVERNOR 0.00
TRBN-HVD-0012 MECHANICAL OVER SPEED GOVERNOR 0.00
TRBN-HVD-0013 REDUCTION GEAR JOURNAL BEARING 0.00
TRBN-HVD-0014 REDUCTION GEAR JOURNAL OIL SEA 0.00
TRBN-HVD-0015 SET GASKETS AND SEALS FOR EACH 0.00
TRBN-HVD-0016 SET OF GASKETS FOR SHELL AND T 0.00
TRBN-HVD-0017 SET OF LOUBE OIL FILTEIRNG CAR 0.00
TS-120S SWITCH 43.48
TSX AEZ 802 PLUG-IN ANALOG INPUT 726.38
TSX BAT M01 BATTERY, PCMCIA SRAM MEMORY CA 65.39
TSX BAT M02 BATTERY 50.67
TSX BAT M03 BATTERY, PCMCIA SRAM MEMORY CA 38.76
TSX DEY 16A2 USE PN TSXDEY16A2 0.00
TSX37722000O TELEMECANIQUE PLC W/SOFT 3,873.75
TSXAEY1600 16 CHANNEL VOLTAGE/CURRENT ANA 2,534.00
TSXAEY1614 16 CHANNEL THERMOCOUPLES ANALO 4,852.00
TSXAEY414 MULTIRANGE 4 CHANNEL ANALOG IN 1,486.75
TSXAEY810 Schneider, Analogue Input Modu 1,138.98
TSXCBY010K EXTENSIBLE RACK LINK CABLE 123.11
TSXCDP501 CABLE TERM. BY WIRE 5M 156.93
TSXDEY16A2 16 DIGITAL INPUT 24 VAC BOARD 1,102.43
TSXDEY64D2K 64 DIGITAL INPUT 24VCC BOARD 1,381.82
TSXDSY16R5 16 RELAY DIGITAL 3A OUTPUT BOA 1,086.81
TSXDSY16T2 Schneider, Discrete Output Mod 0.00
TSXDSY32T2K 32 DIGITAL OUTPUT BOARD 24VCC 1,495.34
TSXMCPC224K EPROM TSXMCPC224K-LCS 957.22
TSXMFPP004M FLASH MEM 4MB PROG 9,703.50
TSXMRPC003M PLC SRAM MEMORY CARD 3,101.00
TSXP572623M 572X3 ETH PL7 PROCESSOR 7,685.94
TSXP572634M PLC 5,552.00
TSXPBY10 PROFIBUS DP OPTION MODULE 2,251.87
TSXPBY100 PROFIBUS-DP MASTER BOARD 3,949.25
TSXPSY1610M 24 VCC SINGLE SLOT POWER SUPPL 975.00
TSXPSY2600M MODULE POWER SUPPLY 26W, 100-2 1,730.21
TSXPSY3610M 24 VDD DOUBLE SLOT POWER SUPPL 1,054.96
TSXRKY12E 12 VOLTS EXTENSIBLE PLC RAK TS 1,179.93
TSXRKY4EX 4 SLOTS EXTENSIBLE PLC RACK TS 515.15
TSXRKY8EX PLC CARD, 8 SLOTS, EXTENDIBLE 945.96
TSXTLYEX EXTENSIBLE RACK TERMINATOR 107.96
TSXTLYEX-A Schneider, Line Terminator 0.00
TSXTLYEX-B Schneider, Line Terminator 0.00
TUBE ASSY 1/2" X 3.5' APPROX BEND FJIC E 119.95
TV35231024014 STRAIGHT BAND BACKSHELL 155.00
TXS PLP 01 BATTERY-INTERNAL RAM MEMORY 62.40
U2170219 PROFIBUS CABLE 22 AWG 1.43
U221803 CABLE 0.00
UH2-5 UNIVERSAL HEAD (M22520/1-05) 52.50
ULCSV/R22050/60 SOLENOID VALVE 214.75
UP 25-72 180 ELECTRIC PUMP 0.00
UP25-72180 ELECTRIC PUMP (USE PN 912332) 0.00
USB-RS485 USB TO RS 485 CABLE 78.25
USCG10,000 0.00

 
220



November 2025 Diesel Engine Parts List

USCG5000 TOP-END OVERHAUL 0.00
USLA-14SPB-27A SEC. LEAD 36.82
V,35 REAR AND FRONT SIDE V-RING 0.00
V1308T2MD ENGINE 42,500.00
V1308T2MS MARINE DIESEL ENGINE 77,000.00
V1312C2ME-HPCR DIESEL GENERATOR W/O CONTROL S 618,639.00
V1312C2ME8 DIESEL ENGINE 506,890.00
V1312C2ME8 1.2 EPF Long Block 280,000.00
V1312C2ME8 1.3 EPF SHORT BLOCK 160,000.00
V1312T1MLH-KC MAIN PROPULSION PLANT, DRAWING 258,337.94
V1312T2MD DIESEL ENGINE 70,000.00
V1312T2MS ENGINE 81,000.00
V1312TD ENGINE 87,900.00
V1708C2ME 1.2 DIESEL ENGINE LONG BLOCK 644,000.00
V1708C2ME 1.3 DIESEL ENGINE SHORT BLOCK 513,000.00
V1708C2ME-LCS ENGINE, DIESEL LCS-HPCR 956,395.00
V1708C2ME8-1800 ENGINE, DSL GENSET LCS HPCR 1,245,228.00
V1708C2ME8KIT DEPLOYMENT KIT LCS HPCR 0.00
V1708T2ME-LCS LCS ENGINE MECHANICAL VERSION 856,842.98
V1708T2ME8KIT DEPLOYMENT KIT LCS MECHANICAL 0.00
V1708T2NE-LCS LCS ENGINE MECHANICAL VERSION 0.00
V1712001KIT MAINTENANCE 5 YEAR KIT 0.00
V2 SUPECEDED BY 912121 0.00
V2001KT PREHEATER INSTALLATION KIT 7,678.61
V216MXRL-125 MICROMETER 125MM 485.43
V216MXRL-150 MICROMETER 150MM 885.00
V216MXRL-25 MICROMETER 0-25MM 551.52
V216MXRL-50 DIGITAL MICROMETER, 50MM, 0.00 584.27
V24T7-T SWITCH BURGESS FOR P/N 408337F 24.64
V320-20 ROTOR ASSEMBLY COMPLETE 37,845.95
VANC V1712 SHORTBLOCK 0.00
VEN999FV008 FILTER 49.1 FR IP44 1030X255X1 117.90
VJ-3A BORESCOPE 0.00
VR 19 CHECK VALVE 65.42
VULK-E 5714/18" RUBBER ELEMENT 6,016.67
VV-I-800 FIAT-C TECTYL 900 23.12
W2-MI-RC-DL WATTSON-MARK II POWER METER, R 0.00
W20132P603Q PRESSURE SWITCH 1,995.00
WATTSON-1200 WATTSON-1200-MSCT5-1600A POWER 0.00
WD962 FILTER ELEMENT 37.84
WE/Q/4847 WALTON VALVE DRWG NO. 1362-001 0.00
WE1362-002 INTERNAL VALVE COMPONENTS 0.00
WE1420/3 AG047 ANODE, RING ZINC 541.66
WE20857KIT MAINTENANCE KIT TO SUIT WALTON 1,521.53
WE20857ZINC ZINC FOR 00H62301 0.00
WFD7551 FLANGE GASKET 8.39
WFD7552 END BELL GASKET 22.24
WI-6081 ELBOW, PIP TO HOSE 11.30
WI-6095 CAP ASSEMBLY, AIR CLEANER 83.69
WI-8690 COALESCING ELEMENTSHIP SET 797.72
WI-8691 AIR FILTER SHIP SET 672.08
WILW1660C ANTIFREEZE TESTER 8.32
WLR001 MAIN PROPULSION PLANT SPARE PA 6,219.94
WLR002 MAG PICK-UP(W/O END THREADS) 512.98
WLR003 ORIFICE PLATE SET 720.00
WLR004 PLUG, CANNON 104.33
WLR005 HANDHELD PROGRAMMER PG02 3,670.33
WLR005/HP03 HANDHELD PROGRAMMER HP03-03 LE 3,425.63
WLR006 PNEUMATIC STARTER V1312 4,856.75
WLR007 6MM OR 1/4" STEEL PLATE 94.05
WLR008 6MM OR 1/4" STEEL PLATE 64.76
WLR009 TUBE ASSY RT SIDE OIL SENSOR B 115.17
WLR010 TUBE ASSY LF SIDE OIL SENSOR B 115.17
WLR011 AIR SOLENOID ADAPTER PLATE 1/4 50.00
WLR048 FUEL MOUNTING BRACKET DUPLEX 62.17
WLR049 5/8 TUBE WITH FITTING 244.83
WLR050 5/8 TUBE WITH FITTING 244.83

 
221



November 2025 Diesel Engine Parts List

WLR064 AIRSEP CCE 1,852.00
WLR065 AIR FILTER 295.52
WLR066 COALESCER SET 248.18
WLR071 CLAMP 1/2 15.00
WLR072 HOSE 1/2 100.00
WLR075 SUPPORT BRACKETS 221.70
WLR077 CLAMP, 1-1/4 15.00
WLR078 FLEX HOSE, 1-1/4" X72" 100.00
WLR086 "1" RELAY VALVE 339.61
WLR088 12-1.75 X 4012.9 SHCS 1.63
WLR089 1/4-20 S/S NYLOCK 1.00
WLR090 NIPPLE 26.95
WLR091 "Y" STRAINER 131.98
WLR092 1/2" NPT PIPE PLUG; 16.65
WLR093 #16 MJIC X 1" MPT 45 DEG HYD. 27.37
WLR095 #16 MJIC X 1" MPT 90 DEG HYD. 116.58
WLR096 1/4-20 X 3/4 S/S HCS 1.00
WLR097 1/4 X 5/8 O.D. S/S FW 1.00
WLR099 10' THERMOCOUPLE 0.00
WLR100 12' THERMOCOUPLE 0.00
WLR101 30' THERMOCOUPLE 0.00
WLR102 1/4" FITTING 0.00
WLR103 1/2" FITTING 0.00
WLR104 WALL MOUNTED ENCLOSURE 0.00
WLR105 PROCESS CONTROLLER 0.00
WLR109 1/4" NPT X 1/4 JIC FITTING; SA 10.29
WLR110 1/8" FEMALE X 1/4 FITTING; SAE 12.10
WLR111 1/4" MALE BRANCH TEE; SAE 37 D 56.88
WLR112 1/4" UNION TEE; SSP 42.64
WLR114 1/4" MALE ELBOW; SAE 37 DEGREE 25.58
WLR116 4" STAINLESS STEEL BRAIDED HOS 25.00
WLR118 AIRSEP KIT 1,481.17
WLR120 PREHEATING UNIT 220V 24,680.00
WLR121 PUMP, ELECTRICAL 220 VAC 60 HZ 991.17
WLR122 HEATING ELEMENT 220 VAC 60 HZ 629.92
WLR123 WATER PREHEATING UNIT KIT 2,074.03
WLR124 PREHEATER CONTROL PANEL, 220 V 859.03
WLR125 BRACKET, FUEL RETURN 271.70
WLR126 CYL HEAD CHANGEOUT KIT W/O HEA 1,044.10
WLR127 POWER PACK CHANGOUT KIT 3,718.00
WLR128 OIL PAN GASKET KIT 229.83
WLR129 TURBOCHARGER GASKET KIT 330.47
WLR130 FRONT COVER GASKET KIT 264.10
WLR131 MAIN BEARING KIT 1,800.70
WLR132 OIL COOLER REBULID KIT 152.22
WLR133 INTERCOOLER GASKET KIT 290.35
WLR134 J/W PUMP REBULID KIT 153.93
WLR135 THERMOSTAT REPLACMENT KIT 886.24
WLR136 THERMOCOUPLE INSTALLATION KIT 0.00
WLR137 CYL HEAD CHANGEOUT KIT W/ HEAD 4,462.16
WLR138 TURBOCHARGER CHANGEOUT KIT 16,807.49
WLR139 COAST GUARD SHORTBLOCK ASSY 0.00
WLR141 SPACER 30.00
WLR142 WIRE, THERMOCOUPLE 16 AWG 7/24 5.23
WLR143 PLUG, HEX HD M30 X 1.5 41.30
WLR144 FITTING 90 DEG 42.67
WLR145 STUD 8X1.25X80MM 17.83
WLR146 STUD 8X1.25X85MM 17.83
WLR147 L/O COOLER MODIFICATION KIT 182.61
WLR149 COAST GUARD UPGRADE KIT 0.00
WLR150 2 BAR PRESSURE SENSOR, 62.75
WLR151 CG Gauge 24V Lightbulbs 9.04
WLR152 AIRSEP FILTER KIT 934.20
WLR154 RELIEF VALVE ASSY FUEL TUBE 0.00
WLR155 CG 24V GAUGE BULBS, RED (sold 4.70
WLR156 Service Kit for 1Q345052 0.00
WLR157 STRAIGHT CANNON CONNECTOR 132.59

 
222



November 2025 Diesel Engine Parts List

WLR158 CANNON PLUG CONNECTOR ON ACCUA 68.69
WLR159 JIC 1/4" X 32 BRAIDED HOSE ASS 155.26
WLR160 TEE FITTING (FUEL MOD USCG) 8.90
WLR163 USCG PREHEATER 220/440 CONVERS 2,040.43
WLR164 THERMOCOUPLE KIT, EXHAUST 145.72
WLR165 ACTUATOR RETROFIT KIT 13,349.00
X10-232-001-001 SUPERCEDED 912336 0.00
X1885622 OSICLLATOR AMPL REBUILT 3,866.00
XB4BA21 1NO BLACK HEAD PUSH BUTTON 40.16
XB4BD21 2 POS LEVER SELECTOR 64.38
XB4BD25 SWITCH, SELECTOR 106.59
XB4BD53 CENTER RETURN 3 POS LEVER SELE 127.72
XB4BG21 2 POS KEY SELECTOR 292.10
XB4BS8445 PUSH BUTTON 273.00
XB4BVB3 24V GREEN LED LAMP 122.20
XB4BVB4 24V RED LED LAMP 82.24
XB4BVB5 24V YELLOW LED LAMP 82.24
XBTFC044610 TFT 640X480 OPERATOR PANEL 34,461.94
XBTZGSET FASTENER SET, LCS1 LOP DISPLAY 27.07
Z109S GALVANIC RELAY 0.00
ZA6511A PLATE HUB & BACK CLUTCH 493.54
ZB48S54 EMERGENG LATCH RED PUSH BUTTON 0.00
ZB4BA2 PUSH BOTTON 20.64
ZB4BA3 1NO GREEN HEAD PUSH BUTTON 15.69
ZB4BA4 PUSHBUTTON 15.69
ZB4BA5 YELLOW HEAD PUSH BUTTON 15.69
ZB4BG2 22 MM KEY SWITCH 140.00
ZB4BG4 Switch, 22mm, 2Pos, Key 95.53
ZB4BS54 EMERGENCY LATCH RED PUSH BUTTO 99.02
ZB4BS844 PUSH BUTTON 165.19
ZB4BV07 PILOT LIGHT BA9 LAMP CLEAR 13.25
ZB4BV8 MOUNTING COLLAR + LIGHT MODULE 183.66
ZB4BVB1 MOUNTING COLLAR + LIGHT MODULE 59.17
ZB4BZ101 CONTACT BLOCK 37.09
ZB4BZ104 MOUNTING BASE 22 MM SWITCH 60.86
ZBE101 N/O CONTACT BLOCK 22.41
ZBE102 N/C CONTACT BLOCK-LCS 17.07
ZC2JD2 LIMIT SWITCH BODY 278.33
ZC2JE01 ROTARY, SPRING RET, LHS 108.67
ZC2JY11 OPERATOR, ROLLER LEVER 32.67
ZC2JY31 LIMIT SWITCH LEVER 56.12
ZEP STYLE B ANODE, 1" x 3" DIA. 23.33
ZEP STYLE B-1 ANODE 1" x 4" DIA 102.01
ZHC-23 ANODE 12" x 6" x 1.25" 159.98
ZS2580020ZP0000 SCREW M8X20 SHCS 8.8 ZP 0.00
ZS311 ALUM CGB STUFFING TUBE 10.22

 
223






